@ KaTtanor 3anacHbIx Yyacten
ABToMoOunu LADA 4x4

© Parts catalogue

Vehicles LADA 4x4

@ Catalogue des pieces detachées
Voitures LADA 4x4

@) Ersatzteilkatalog

Personenkraftwagen LADA 4x4

@ Catadlogo de recambios
Automoviles LADA 4x4

OAO AVTOVAZ » TOGLIATTI « RUSSIA
2009



ABTOMOGUNBb LADA 4x4.
Karanor getanei n c60poYHbIX €AVHUL, Ha PYCCKOM, aHITUIICKOM, (ppaHLLy3CKOM, HEMELIKOM U UCMAHCKOM A3bIKaX.
© PaspabotaHo ATP OAO ABTOBAS no coctosiHuio Ha 12. 2008r.
ABTopbl-cocTaButenu — J1.KapaeaHosa, O.KawwHa, IMacc, NHukntnHa, H.CtaBHUYas.
XynoxHuku — B.EpmonuH, B.Kapamanukos, B.CkpebeHkos, T.Kapamanukosa.
© OdopmneHne n komnbloTepHas Bepctka 4OPBP- [.KnsaunH, B.MBkoB, B.JTo6oaa.
MNepesop, ¢ pycckoro — 3.AHncoBa, A.BbibopHoB, E.Kpamckosa, M.AkumoBa, H.AHapueHko, E.JlyHuc.
OTtneyataHo B Tnorpadpumn ANC OAO ABTOBAS C roToBbIX OpUrMHan-MakeToB.
3akas N2
Tupax

-2



Karanor ssensercsi cnpaBo4YHbIM MocooMeM npy COCTaB/IEHUN 3asiBOK HA 3arnacHble 4acTu.
HomeHknarypa peraneii n y3noB, noctaBnsieMmbix ABTOBA30M B 3anacHsle 4acTu, onpeaessercs AercTByouleli cneundukavmneri 3anacHoix 4acten (4C34).
Katanor npegHa3Ha4yeH A1 pabOTHUKOB PEMOHTHbIX, TOPIroBbIX U OOCNY)XUBaIOLLMX NPeAnpUsITUI U opraHn3aunii, a Takxe AJ1s1 BnagesibLeB aBToMoousein.

Katanor nogroroBseH no coctossHuio Ha 12.2008r.

The present catalogue has been designed as a guide for making up applications for spare parts.

Range of parts and assemblies being delivered by AvtoVAZ as replacement is based on the effective spare parts specification.
The Catalogue is intended for personnel involved in repair, sales and service and for car owners.
The Catalogue as per 12. 2008.

Ce Catalogue sert d'ouvrage de référence lors de la formation des commandes des piéces détachées.
La nomenclature des piéces et ensembles fournis en rechange par I’AvtoVAZ est determinée par la spécification des pieces détachées en vigueur.
Le catalogue s’adresse au personnel des entreprises de réparation, commerciales et de services ainsi qu’aux propriétaires des véhicules.

Le catalogue a été mis a jour le 12. 2008.

Der vorliegende Katalog ist ein Nachschlagenwerk, das bei Erstellen der Auftrége fur jeweilige Ersatzteile zum Einsatz kommen soll.

Das Angebot an Einzelteilen und Baugruppen, die das Lieferprogramm von AvtoVAZ enthélt, wird durch das jeweils giiltige Ersatzteilverzeichnis festgelegt.
Der Katalog soll in erster Linie den Reparatur-, Handels- und Service-Werkstéatten sowie auch den Fahrzeugbesitzer dienen.
Stand: 12. 2008.

El catalogo es un material de informacion para conformar los pedidos de recambios.

La nomenclatura de piezas y conjuntos que la planta AvtoVAZ suministra en calidad de recambios, se determina por la especificaciéon de recambios vigentes.
El catalogo esta destinado para los empleados de las empresas y organizaciones de reparacion, comercio, de los servicios de asistencia técnica, asi como para los pro-
pietarios de los coches.

El catdlogo esta preparado segun el estado al 12. 2008.



D

CopepxaHue

MPaBuIa NONb30BAHNA KATAMIOTOM . & -« + v s s s st s s nncmnsnnnnnssnnnnsss 5

MepeuyeHb Mogenein, MoanduKaumii 1 KOMNJEKTaUnii aBTomoounen . . . . . . 7

MepeyeHb UNMIOCTPALMMA . .« .« o o v v v v e e e e e e e e e e e e s s s s n s s s s s s s 20

UnnocTpaumy . . . . . - e e e e e e e 28

Tabnuubl. . . . .. . . ... 392

HOMEPHOM YKA3ATE b . - + v s v s s s s s s s s s u o sunsnnsnnssnssnssnnsas 411

Contents Inhalt

[How to use the catalogue 8| Hinweise fir benutzer 14
List of vehicle models, versions and specifications . . . . ... ... ... . ... 10 Liste von modellen, versionen und ausstattung der fahrzeuge . ............ 16
List of figures ... ........ .. .. . .. .. . . . . . . .. .. . . . ..\ '@ ... .. 20 | \Verzeichnis der Bilder. . .. ... .. .. . 20
Figures . .. .. . 28 | Bildteil . . .. .. ... .. 28 |
TaDl S . . .. 392 Tabellen . . ... 392
List Of spare parts. . . . ... 411 Nummerverzeichnis . . ... .. .. 411
o Sommaire G Contenido
Mode d'emploi du cataloque . .................. .. ................... 11 | Reglas delusodelcatalogo.. .. ................. ... ... ... .. ... ....... 17
Modifications des véhicules et leur niveaux d’équipement . ............... 13 Lista de los modelos, versiones v equipamientos de los automéviles . . ... .. 19
Liste des illustrations . . .. ... ........ .. . .. .. .. .. . .. .. .. .. .. .. .. .. ... 20 | Listadefiguras . .. ............. ... .. .. .. . . .. .. .. .. ... .. .. .. . ... ... 20 |
Nlustrations . . .. ............ ... ... ... .. ... ... 28 | Figuras .. ... .. .. .. ... 28 |
TabD CaAUX o .. 392 Tablas . . . . .. 392
Indicateur NUMEIQUE . . . . ittt ettt et ettt et e et e e e e eeeees 411 Indicador NUMENICO . . .. ..o e e e e e et i 411




D

B ocHoBHOM pa3zpgene Katanora «MnnmocTtpauum u nepe4veHb gertaneit u c6o-
POYHBIX eAUHULY» AeTann U COOPOYHbIE eOUHNLBI PA3MELLEHbI MO QYHKLUMOHANBHOMY
npu3Haky. Mog kaxaon nanocTpaunen (puc. 1) ykasaHbl HQMMEHOBAHUE, ee MHOEKC U
CNNCOK MOJENEN, AN KOTOPbIX aHHAsA WTIOCTPaUUsa MOXET OblTb NPUMEHEHA.

Cnpagsa oT nnniocTpaunm NoOMeLLEH NepeyeHb (PUC.2) NOKa3aHHbIX Ha Hel aeTanen
1 c60pOoYHbIX eanHnL,. Ecnu geTtanb NocTaBnsieTcs B 3anacHbIE YacTu, TO nepen HoMe-
POM geTanu CTOUT «+».

NMPABUJIA NOJIb3OBAHUSA KATAJIOTOM

Mo HomMepy n3BeLLeHNs B pasaene «M3MeHeHuUs» MOXHO y3HaTb CyTb 1 AaTy npo-
N3BEAEHHOr0 NU3MEHEHMSI.

B pasnene «<HoMmepHoii ykasaTesnb» NepeymciieHbl B Nopaake BO3pacTaHnsa Home-
POB AeTanu, BKJIOYEHHbIE B KATanor (KpoMe CTaHAapTU30BaHHbIX).

YT1006bI N0 PYHKUMU AeTanu onpesenuTb ee Homep, Heoo6XoaAuMOo:

- B «[lepeyHe unniocTpaumii» No HaMMeHOBaHWIO ONPeaennTbL MHAEKC NIOCTPaLLMK,
- M0 UHAEKCY HaMTU UANICTPAaLMIO,

- Ha UNNIOCTPAaLMKU ONpeaeinTb HoMep No3nLLMK,

- B CNUCKe JeTanen no HoMepy nosuumm onpeaeniTs HoMep aeTanu.

YT100ObI N0 HOMEpPY HATU AeTasnb Ha WINIOCTPaLUMN, He06X0aUMO:

- B <HOMepHOM ykasartese» onpeaenvTb MHAEKC UANIOCTPaLMM 1 HOMEP Mo3nLLK,
- M0 UHAEKCY HaTU UANICTPAaLMIO,

- Ha UANIOCTPAaLIMM MO HOMEPY NO3ULUN HAWTU AeTalb.

Hwxe npneeaeHbl YCNOBHbIe 0003Ha4YeHus, BCTpe4aloLLmnecad B kataore.

1 45t ol

— OTHOCUTCS K NEPBON Nepeaye;

o—ob — OTHOCUTCS K 3a4HEMY XOAaY;
* — KOJINYECTBO MO NOTPEBOHOCTY (B rpade KONMYECTBO);
*) — [OonNycKaeTCs 3aMeHa Apyrumm knaccamu (B rpade («Konnyectso»);
~ — BapuaHT no BbIGOPY;
! — NPUMEHSATb COBMECTHO;
A — peTanb NPUMEHSATb METOAOM Noabopa;
E-3 — [0N19 aBTOMOOUNEn C CUCTEMON CHUXEHUS TOKCUYHOCTU «E-3»;

E-4 — [ON19 aBTOMOOWUNEN C CUCTEMON CHUXEHUA TOKCUYHOCTU «E-4»;

Bl

00001-0061008-11— cTtaHgapTM30BaHHasa AetTanb, NpeanocnegHsas undpa - ko,
martepunana getanu (Tabnuual), nocnenHss - Ko4 NOKpPbITUS
(Tabnuua 2).
Hanpumep, B Homepe 00001-0025742-12 npegnocaenHsis
ungpa “1” ykasblBaeT, 470 AeTaslb N3roToBJAEHa U3 CTaim ¢
npegesoM npoYyHoCcTy Ha pa3pbie oT 490 go 784 Mlla, a nocnenHss
ungpa “2” 03HavyaeTt, 4To AeTasib XPOMUPYETCS.

— [JeTanb He ycTaHaesnmBaeTcs Ha 40,41 komnnekTaumu.

B pasgene «Tabnuubl» NpyBeaeHbl CTaHAAPTU30BaHHbIE AeTann, CaibHUKA U MOJ-
LWMMHMKA KaYeHusi, JaH PUCYHOK KaxOoW AeTanu C yKasaHMeM OCHOBHbIX PasMepoB.
Homepa cTaHOapTU30oBaHHbIX AeTanen, oTM4aloLlmecsa oT APYrnx TONbKO NOCeaHUMN
OByMs LmMdpamn, B 4aHHOM pasfene He nokasaHbl.

Tabnuua 1 Tabnuua 2
Kon Matepuan Kop, | MokpbiTne
CTtanb c npenenom NpoYHOCTM Ha
pea P 0 OTcyTCTBME NOKPLITUSA

paspbiB, Mla (krc/Mm?): 1 LIMHKOBaHME
0 333 - 490 (34 - 50) 2 XpomupoBaHue
1 490 - 784 (50 - 80) 3 dochaTuposaHme

4 JyxeHvne

2 784 - 980 (80 - 100) 5 HukenuposaHue 6necTsliee
3 980 - 1176 (100 - 120) 6 OkecungmpoBaHue
4 NatyHb 7,8,9 | CneumanbHoe NokpeITne
5 Nerkuii cnnas
6 Menb
7 Apyrne metannuyeckme marepuansl,

KpPOME BbILLIENEePeYNCTIEHHbIX
8 HemeTtannnyeckunin
9 CmMeluaHHbIn




Homep nosunuumn JaHHble geTann Konwv4yecTtBo getanei Ha HanmeHoBaHune

Homep no3unuum y.
'3eJ/1 NokasaH Ha
(c™m. puc. 1) B3anMO3aMeHAEMbl [LaHHOW nnacTpaunn aetanu

(cm. puc 2) unniocTpaumm K400

Jata o6HoBNEHNS
CTpaHuubl Katanora

| /
oe, | for: Homep peramm / aessouocn [or] G 1y aanonamee | © vesorvion | @ o | @ ey Ie Denominacién
1 +21213:3711310-00 2 Npoxgafiva Gasket Joig Dichtung Junta
2 +21213:3711010-01 2 gufh Headlight Fhare Scheinwerfer Faro
/ 2 +21213:3711010-02 fOzpa Headlight Phare Scheinwerfer Faro
3 +00001-0076797-01 2 B i I
4 +00001-0076713-01 6 Bur i I
G +00001-0041897-76 8 Crofia Clip, Etrier Biigel Grapa
g +00001-0032742-01 2 Bt MSx16 Sorew M5x16 VisM§x16 SchraubeM5x16 Tornillo M5x16
7 +00001-0025981-71 6 Waiisa § cronopuas Lockwasher Rondelle d'arrét 5 Sicherungsscheibes Arandela’ defiiacion
10 8 +21030-3712010-01 1 Nongapank_npasuin Sidelight, RH Feucl D L4 fi
8 +21030-3712011-01 1 Sidelight, LH G i L4 i
9 1210-8401180-00 1 KponwTelT TpaRor0 Bracket, RH sidelight SupportdefeuD Halter rechts Soporteder.
noadapkuka
9 +21210-8401181-00 1 Kpowwrein nesoro noagapuka Bracket, LH sidelight SupportdefeuG Haller links Soporteizg
) 10 +21214-3712010-00 o.1) 1 Tloadapuwx  npasit Sidelight, RH D L4 7
4 K400) 10 2120431201101 {10a0) 1 Nopoepun nesui Sidelight, LH G L4 fi
MY 11 +21210.3726080.00 2 Koxyx sawintiin i c i Abdeckung Fundaproteciora
12 +00001-0038318-01 8 Faia M5 C sybearum Gyprukon nutMS 8 6 M: Tverca 5 de collar
iz
" 13 +21210-3726087-00 2 Mpoknanka Gasket Jointdiétanchéité Dichtung Junta
12 14 +21060-3726010-01 ~ 2 Yazarens nosopora Goromod  Directionindicationside  Répétiteurlatéral de Luz
lianotant
13 14 +21060-3726010-02 ~ 2 Yrasarens nosopota Gokood  Directionindicationside  Reépétiteurlatéral de F Luz
repeater ianofant
15 (0001007680601 2 Bunr
14
21214-20
TIpn6opLI CEETOBbIE NepeaHne
@ Front Tights
Front lights
Vordere Leuchtgerite K200
Alumbrado delantero
-279-
-278 -
NHpoekc
mnnnicTpaunn
MHpekc HassaHue Mopudukauus (Mogens v
nnnocTpaumn UnnCTpaLmmn BapuaHT UCMOJIHEHNS) aBTO-
MOGVIJ'IFI, ana KOTOpOVI AaHHaa
WUNNICTpauns aktyasibHa ,D.eTaﬂb yCTaHaBAMBaeTca
ToNbKO Ha 40, 41 koMmnnekTaunio
Jetanb Homep
nocraengeTcsa netanu
B 3an4yactun

Puc. 1 Puc. 2




Moandukaumm n komnnektaunm astomodunein LADA 4x4

Pabounin Hopmbil
ABTO- Komnnek- ..
Oeurartennb 00BbEM TOKCWY- KoHTponnep MpumeyaHne
MOOUIb Tayms
aBurartend, n HOCTU
30 21214-33 21214-1411020-20 0N BHYTPEHHErO PbIHKA, C TMAPOYCUINTENEM PYNA
31 91214-34 51214-1411020-20 ,g,;;lﬂBHyTpeHHeFO pbIHKa, 6e3 rmapoycunuTens
40 51214-32 EBpo-3 51214-1411020-20 ,El,ﬂ;IﬂBHyTpeHHerO pbIHKA, C rMaPOYyCUInNTENEM
21214-20 Py
a1 51214-32 51214-1411020-20 g;;lﬂsHyTpeHHero pbIHKA, C TMaPOYyCUNnNTENemM
130 21214-33 21214-1411020-10 [J19 BHELLHErO pPbIHKA, C rMapoycunuTenem pyns
151 21214-31 EBpo-4 21214-1411020-20 ONS BHELWHErO pblHKA, C FTMAPOYCUANTENEM Py
1,7
30 21214-34 21214-1411020-20 0151 BHYTPEHHEro pblHKa, 6e3 ruapoycunnTens pyns
31 21214-33 21214-1411020-20 0N BHYTPEHHErO PbIHKA, C rTMAPOoyCUmnTenem pyns
130 21214-34 21214-1411020-20 ONs1 BHELWWHero pbiHka, 6e3 rugpoycunutens pyns
2131-41 EBpo-3
131 21214-34 21214-1411020-20 OJ151 BHELWHEr o pbiHKA, 6€3 rugpoycunnTens pyns
136 21214-33 21214-1411020-20 [J19 BHELLHErO pPbIHKA, C rMApoyCcunuTenem pyns
137 21214-33 21214-1411020-20 ONS BHELWWHErO pblHKA, C FTMAPOYCUANTENEM Py




D

HOW TO USE THE CATALOGUE

«lllustrations and List of Spare Parts» is the main section of this catalogue, which
lists spare parts by their function. At the buttom of the page (fig. 1) there is a caption with
the group title, illustration index and a list of models for which the illustration may be applied.

To the right from the illustration there is a table listing all the spare parts shown (fig.2).
Notification numbers may be used in conjunction with the «Modifications» section to find
the date when the modification was introduced as well as replacement standards.

Section «List of Spare Parts» lists part numbers in a growing order used in this cat-
alogue (except standard metalware).

If you know where the part is used do the following to find its number:
- in the «List of lllustrations» find the illustration index,

- go to the page with this illustration index,

- find the position number of the component in the illustration,

- in the table on the next page find the part number using its position number.

If you know the part number and want to find this part in the illustration do the fol-
lowing:

- use the «List of Spare Parts» section to find the illustration index and the part position
number,

- go to the page with this illustration index,

- use the position number to locate the part in the illustration.

The legend below describes notation system used in the catalogue:
1 g
o ?

— refers to 1st gear;

— refers to reverse gear;

* — quantity on demand (in the Qty column);
*) — other classes may be used for replacement (in the Qty column);
~ — option;

! — to be used together;

A — part is to be used by fitting method,;
E-3 — for Euro-3 compliant vehicles;
E-4 — for Euro-4 compliant vehicles.

— not to be fitted on vehicle with 40,41 spec code;

00001-0061008-11— standard metalware. The second digit from the right is a material
code (see Table 1), the first digit from the right is a coating code (see
Table 2).
Example: in 00001-0025742-12 the second digit from the right is 1,
which indicates that the component is made of steel with tensile
strength of 490 to 784 MPa, and the first digit from the right indicates
that the part is chrome-plated.

Section «Tables» details standard metalware, oil seals and bearings, providing a
sketch for each item with its overal dimensions. Codes of the standard hardware, which dif-
fer only in the last two digits, are not shown in this section.

Table 1 Table 2
Code Material Code Coating
Steel with tensile strength at yield 0 None
as listed below, MPa (kgf/sq.mm): 1 Zink plating
0 333 -490 (34 - 50) 2 Chrome plating
1 490 - 784 (50 - 80) 3 Phosphating
2 784 - 980 (80 - 100) 4 Tin plating
3 980 - 1176 (100 - 120) 5 Nickel plating, bright
4 Brass 6 Oxidizing
5 Light-metal alloy 7,8,9 |Special coating
6 Copper
7 Other metals besides those listed
above
8 Nonmetallic
9 Composite




Item number Item is shown in ltem number Interchangeable Occurences in this part
(see Fig. 2) Fig. K400 Date when this (see Fig. 1) components illustration
page was last
updated
i
: : B el @ phooone  [@ oo [ @ e [ swmms [ @ owemnuein
1 +21213-3711310-00 / 2 fpox) Gasket Joint Dichtung Junta
2 +21213:3711010-01 Headlight Phare Scheinwerfer Faro
/ 2 +21213-3711010-02 Headlight Phare Scheinwerfer Faro
3 +00001-0076797-01 2 Bunr 1f- T
4 +00001-0076713-01 6 Bunt 1f- T
+00001-0041897-76 8 Croba Clip o Biigel Grapa
6 +00001-0032742-01 2 Bunt M5x16 Screw M5x16 M5x16 SchraubeM5x16 Tomillo M&x16
7 +00001-0025681-71 6 Waitba 5 cronopuan Lock washer5 &ts i Arandela 6 defijacion
10 8 +21030-3712010-01 1 Noadaphvk  npaswit Sidelight, RH D L i
8 +21030-3712011-01 1 Moadaphuk nesuiit Ls
9 1210-8401180-00 1 Kpowwreis npasoro Bracket, RH sidelight SupportdefeuD Halter rechts Soporteder.
noadapuxa
9 421210-8401181-00 1 Kponwreiin nesoro noadapnuka Bracket, LH sidelight SupportdefeuG Halter links Soporteizg.
. 10 +21214-3712010-00 “o.a1) 1 Moadaphmk  npasuit Sidelight, RH D La fi
/K400\\ 1 +21214-3712011-01 {4041} 1 noagapman nessin Sidelight, LH L
\\ b 11 +21210-3726080-00 ~ 2 Kowyx sawnthbin i Carter Abdeckung Fundaprotectora
12 +00001-0038318-01 8 rama M5 ¢ sybuarem Gyprucom  Toothed collar nutMS Ecrou M5 a collet denté ZahnbundmutterM5 Tuerca M5 de collar
ntado
1 1 13 +21210-3726087-00 2 fpoknanka Gasket Jointd'étanchéité Dichtung Junta
12 14 +21060-3726010-01 ~ 2 Yxaarems nosopora Gokosod  Directionindicationside  Répétiteurlatéral de Lu; onl:
13 14 +21060-3726010-02 ~ 2 Yazarens nosopata GOKoBOH Directionindication side  Répétiteurlatéral de F Luz
- repeater clignotant
15 Q .OIII-DO‘ISBOE-IH i IF- o i T
14

Mpu6opel cBeTOBbIE NepeaHne

Front lights’
Vordere Leuchtgerite
Alumbrado delantero

21214-20

3141

-278 -

-279-

d K200 [)

lllustration index

Group title

Vehicle (model, version) for
which this illustration is relevant

This part is only used in cars
with spec. code 40, 41

Available as
spare part

Part
number

lllustration Index

Fig. 1

Fig. 2




CAR

MODIFICATIONS AND VERSIONS LADA 4x4

Engine

. . : Emission
CAR | Modification Engine displace- ECU Note
standards
ment, |
30 21214-33 21214-1411020-20 For domestic market with hydraulic power steering
31 21214-34 21214-1411020-20 For domestic market without hydraulic power steering
40 21214-32 Euro-3 21214-1411020-20 For domestic market with hydraulic power steering
21214-20
41 21214-32 21214-1411020-20 For domestic market with hydraulic power steering
130 21214-33 21214-1411020-10 For foreign market with hydraulic power steering
151 21214-31 Euro-4 21214-1411020-20 For foreign market with hydraulic power steering
1,7
30 21214-34 21214-1411020-20 For domestic market without hydraulic power steering
31 21214-33 21214-1411020-20 For domestic market with hydraulic power steering
130 21214-34 21214-1411020-20 For foreign market without hydraulic power steering
2131-41 Euro-3
131 21214-34 21214-1411020-20 For foreign market without hydraulic power steering
136 21214-33 21214-1411020-20 For foreign market with hydraulic power steering
137 21214-33 21214-1411020-20 For foreign market with hydraulic power steering

-10 -




MODE D’EMPLOI DU CATALOGUE

Dans le titre principal du Catalogue «lllustrations et nomenclature des piéces
détachées» les pieces détachées sont réparties d’'apres leur fonction. En bas de lillustra-
tion (fig. 1) I'on trouvra sa désignation, son index et la liste des modéles pour lesquels cette
illustration peut étre appliquée. La nomenclature des piéces détachées (fig. 2) présentées
sur lillustration est faite sous forme de tableau. Elle est inscrite & droite de ['illustration.

Si la piéce est livrée comme piece détachée, le signe «+» est mis avant le numéro de
la piece détachée.

Pour les renseignements concernant le fond de la modification et la date de sa
réalisation se reporter au titre «Modifications».

Le titre «Indicateur numérique» contient, dans l'ordre croissant, les numéros des
pieces compris dans le catalogue (les pieces normalisées exceptées).

Pour déterminer le numéro de la piece d'aprés sa fonction, procéder comme
suit:

— d'apres la désignation de la piéce trouver l'index de la figure dans la «Liste des
illustrations»,

— selon I'index trouver la figure,

— déterminer le numéro de position («It.») de la piéce a la figure,

— dans la nomenclature des pieces déterminer le numéro de la piéce d’apres le
numéro de position.

Pour trouver la piece a la figure d’apres son numéro, procéder comme suit:

— dans «Indicateur numérique» déterminer I'index de la figure et le numéro de posi-
tion de la piece («It.») a la figure,

— selon I'index trouver la figure,

— d’apres le numéro de position trouver la piece.

Ci-dessous les Symboles employés dans le Catalogue:
1 o
o

— se rapporte a la premiére vitesse;

— se rapporte a la marche AR;

* — la quantité au besoin (colonne «QTY»);
*) — admissible de remplacer par d’autres classes (colonne «QTY»);
~ — version selon choix;

! — utiliser ensemble;

A — piece est a appliquer par méthode de sélection;

E-3 — pour véhicules répondant aux normes antipollution «E-3»;

E-4 — pour véhicules répondant aux normes antipollution «E-4».

Goad)

00001-0061008-11— la piece normalisée, I'avant-dernier chiffre indique le code du
matériau de la piece (Tableaul), le dernier chiffre est un code de
revétement (Tableau 2).
Par exemple, I'avant-dernier chiffre «1» dans le numéro
00001-0025742-12 indique que la piéce est fabriquée en acier &
limite de rupture de 490 a 784 MPa et le dernier chiffre «2» signifie
que la piéce est chromée.

— ne pas utiliser sur les véhicules & niveau d’équipement 40,41,

Dans le titre «Tableaux» sont groupés les piéces normalisées, les garnitures
d’étanchéité et les roulements avec le croquis de chaque piece et 'indication des dimen-
sions principales. Le titre «Tableaux» ne comporte pas de numéros qui ne different que par
deux derniers chiffres.

Tableau 1 Tableau 2
Code Matériau Code| Revétement

Acier a limite de rupture, MPa (kg/mm?): 0 Sans revétement
0 333 - 490 (34 - 50) 1 Zincage
1 490 - 784 (50 - 80) 2 Chromage
2 784 - 980 (80 - 100) 3 Phosphatation
3 980 - 1176 (100 - 120) 4 Etamage
4 Laiton 5 Nickelage brillant
5 Alliage léger 6 Oxydation
6 Cuivre 7,8,9 | Revétement spécial
7 Autres matériaux sauf les matériaux cités
8 Non métallique
9 Mixte

-11 -



Numeéro de posi-
tion (fig. 2)

présenté sur

Sous-ensemble est

lillustration K400

Date de mise a jour
de

la page du cata-
logue

Numéro de posi-
tion (fig. 1)

Ces pieces sont inter-
changeables

Quantité des piéces sur
cette illustration

Désignation de la
piece

| /
.c tal LADA 4x4 12.2008 p v "
@ &E‘,:H_W LTI / auessouoen [r] G 1y aenonamee |@ Description |° Désignation | @ ryfm Ie Denominacion
1 +21213-3711310-00 2 Mpoxs Gasket Joint Dichtung Junta
2 +21213-3711010-01 2 Gafa Headlight Phare Scheinwe/er Faro
2 +21213-3711010-02 japa Headlight Phare Schein/erfer Faro
3 +00001-0076797-01 2 Bunr A
4 +00001-0076713-01 6 Bunr A
+00001-0041897-76 8 Croba Clip Etrier fsiigel Grapa
6 +00001-0032742-01 2 Bunr MSx16 Screw M5x16 Vis M6x16 Schraube M5x16. Tornillo M5x 16
7 +00001-0025881-71 6 Waiata 5 cronopwan Lock washer 5 Rondelle d'arrét 5 Sicherungsscheibe5 Arandela § de fijacién
8 +21030-3712010-01 1 Nondapuwk  npaswii Sidelight, RH Feucli ] A
8 +21030-3712011-01 1 Nondapuwk  nesuit Sidelight, LK L& i
g ©21210-8401180-00 1 Kpouwredn npasoro Bracket, RH sidelight Supportde feu D Halter rechts Soporteder.
noadapuka
9 +21210-8401181-00 1 Kponwrein nesoro nosdapuuka Bracket, LH sidelight SuppoertdefeuG Halter links Soporteizg.
10 +21214-3712010-00 M\Lﬂ} 1 Noadapuwk  npaswit Sidelight, RH D La i
10 +21214-3712011-01 @nt»\ 1 Nondaphu nesii Sidelight, LH G La fi
1 +21210-3726080-00 2 Kowyx SawuTHbi i C i Abdeckung Fundaprotectora
12 +00001-0038318-01 8 Taiika M5 ¢ aybuareim Gyprakom nutMs a é Tuel%iMS de collar
Ntz
13 +21210-3726087-00 2 Npoxnaaka Gasket Jointd'étanchéité Dichtung Junta
14 421060-3726010-01 ~ 2 Yxazarens nosopota GoxoeOH Direction indication side Répétiteur latéral de Luz
lignotant
14 +21060-3726010-02 ~ 2 Yrazarent nosopoTa G0KoBOR Directionindicationside  Reépétiteur latéral de F Luz
repeater lianotant
15 2 Bunr i
21214-20
Mpubopel cBeTOBLIE NEpeaHne
@ Front lights
Vordere Leuchtgerite K200
Alumbrado delantero
-279-
-278-
. : Index de lillus-
Piece est applicable sur tration
Index de rillus le véhicule avec le niveau
tration Désignation de Véhicule (modele, version) pour d'équipement 40, 41
lillustration lequel cette illustration est rele-
vante
Livrée comme Numéro
piece de de piéce
rechange

Fig. 1

-12 -

Fig. 2




Versions et niveaux d'équipement des véhicules LADA 4x4

- Niveau o Normes e . I
Véhicule | ... . Moteur Cylindrée, | . . Calculateurd'injection Variante de fabrication
d'équipement antipollution
pour le marché intérieur, avec la direction a assistance
30 21214-33 21214-1411020-20 hydraulique
pour le marché intérieur, sans la direction a assistance
31 21214-34 21214-1411020-20 hydraulique
pour le marche intérieur, avec la direction a assistance
P 1214.0 40 21214-32 Euro-3 21214-1411020-20 hydraulique
) pour le marché intérieur, avec la direction a assistance
41 21214-32 21214-1411020-20 hydraulique
pour le marché international, avec la direction a
pour le marché international, avec la direction a
151 21214-31 - Euro-4 21214-1411020-20 assistance hydraulique
' pour le marché intérieur, sans la direction a assistance
30 21214-34 21214-1411020-20 hydraulique
pour le marché intérieur, avec la direction a assistance
31 21214-33 21214-1411020-20 hydraulique
130 21214-34 21214-1411020-20 pour le marché international, sans la direction
2131-41 Euro-3 a assistance hydraulique
131 21214-34 21214-1411020-20 pour le marché international, sans la direction
a assistance hydraulique
136 21214-33 21214-1411020-20 pour le marché international, avec la direction
a assistance hydraulique
137 21214-33 21214-1411020-20 pour I_e marché international, avec la direction
a assistance hydraulique

-13 -




HINWEISE FUR BENUTZER

o

Im Hauptabschnitt von Katalog «Bilder und Liste der Teile flir Montageeinheiten»
sind Teile und Montageeinheiten nach Funktionsprinzip zugeordnet. Unter jedem Bild (Abb.
1) sind Benennung, Teilindex und Liste der Modelle, fir welche dieses Bild verwenden
kann, angegeben. Rechts vom Bild ist die Liste (Abb. 2) der im Bild gezeigten Teile und
Montageeinheiten in Form der Tabelle gezeigt.

Falls ein Teil als Ersatzteil geliefert wird, so steht vor Teilnummer «+».

Anhand von «Notif. N.» in der Spalte «<Anderung» kann man Inhalt und Datum der
durchgefiihrten Anderung erkennen.

Im Abschnitt «<Nummerverzeichnis» sind in der steigenden Nummerfolge die Teile
aufgezabhlt, die in den Katalog eingetragen sind (ausgenommen Normteile).

Um nach Funktion des Teils seine Nummer zu finden, ist es erforderlich:
— in der Bilderliste anhand Benennung Bildindex zu finden,

— anhand Index ein Bild zu finden,

— im Bild die Positionsnummer zu finden,

— anhand der Positionsnummer die Teilnummer zu finden.

Um nach Nummer ein Tel im Bild zu finden ist es erforderlich:

— in «der Nummerliste» ein Bildindex und Positionsnummer zu finden,
— nach Index ein Bild zu finden,

— im Bild nach der Positionsnummer ein Teil zu finden.

Unten sind die im Katalag benutzten Symbole angefiihrt:
1 o
o

* — Anzahl nach Bedarf (in der Spalte «QTY»)

— gilt fir den ersten Gang

— gilt fir den Rickwartsgang

*) — erlaubt ist Ersatz durch andere Klassen (in der Spalte «QTY»);

~ — Wariante nach Wabhl;

! — gemeinsam verwenden

A — das Bauteil nach dem Versuchsverfahren anwenden;

E-3 — fur Fahrzeuge nach Emissionvorschrifte «E-3»;

E-4 — fur Fahrzeuge nach Emissionvorschrifte «E-4».

00001-0061008-11— Normteil, vorletzte Ziffer, Werkstoffcode des Teils (Tabelle 1), let-
zte Ziffer - Code der Beschichtung (Tabelle 2).
Z.B. in der Nummer 100001-0025742-12 zeigt vorletzte Ziffer «1»,
dass das Teil aus Stahl mit Reissfestigkeit von 490 bis 784 mPa gefer-
tigt ist, und Ziffer «2» zeigt, das das Teil verchromt ist.

— durfen nicht bei den Fahrzeugen in der Ausstattung 40,41 eingesetzt
werden;

In dem Abschnitt «Tabellen» sind Normteile, Stopfbuchsen und Walzlager angefihrt,
sowie gibt's Bilder einzelner Teile mit Angaben Uber Hauptabmessungen. Nummern der
Normteile, die sich von den anderen nur duch zwei letzte Ziffern unterscheiden, sind in
diesem Abschnitt nicht angefihrt.

Tabelle 1 Tabelle 2
Code Werkstoff Code | Beschichtung
Stahl mit Zugfestigkeit, Mpa (kg/mm?): 0 Keine Beschichtung

0 333-490 (34-50) 1 Verzinken

1 490-784 (50-80) 2 Verchromen

2 784-980 (80-100) 3 Phosphatieren

3 980-1176 (100-120) 4 Verzinnen

4 Messing 5 Vernickeln

5 Legierung 6 Oxidieren

6 Kupfer 7,8,9 | Sonderbeschichtungen

7 Sonstige Metalle

8 Nichtmetalle

9 Gemischt

-14 -



Positionsnumme Baugruppe ist auf Positionsnummer Diese Teile sind gegenseitig Anzabhl der Teile in dieser Teile-Benennung
r (Bild 2) dem Bild K400 Revisionsdatum der (Bild 1) austauschbar Abbildung
dargestellt Katalogseite
' : | : o
s W anonanne @ vespion |° Désignation | @ e [G/' Denominacion
1 +21213-3711310-00 / 2 Mpokgefixa Gasket Joint Dichtung Jurfa
2 +21213:3711010-01 2 dafa Headlight Phare Scheinwerfer o
/ 2 +21213-3711010-02 jbapa Headlight Phare Scheinwerfer Ffro
3 +00001-0076797-01 2 Bunr 1f-
4 +00001-0076713-01 6 Bunt At
) +00001-0041897-76 8 Croba Clip Etrier Biigel Grapa
6 +00001-0032742-01 2 Bunt M5x16 Screw M5x16 Vis M5x16 SchraubeM5x16. Torillo M5x16
7 +00001-0025681-71 6 Waitba 5 cronopuan Lock washer5 &ts i Arandela 6 defijacion
10 8 +21030-3712010-01 1 Noadaphvk  npaswit Sidelight, RH D i
8 +21030-3712011-01 1 Noadaphmk  neswii Sidelight, LH L
9 21210-8401180-00 1 Kpowwreiin npagoro Bracket, RH sidelight SupportdefeuD Halter rechts Soporteder.
noadapuxa
9 +21210-8401181-00 1 KpoHwrein nesoro noadapnwka Bracket, LH sidelight SupportdefeuG Halter links Soporteizg.
) 10 +21214-3712010-00 [fﬂ‘) 1 Moadaphmk  npasuit Sidelight, RH D La fi
2 //K400\‘ 10 +21214-3712011-01 @M‘D 1 Noagaphuk  nesii Sidelight, LH La
\‘ =/ 11 +21210-3726080-00 — 2 Kowyx sawnthbin i Carter Abdeckung Fundaprotectora
3 12 +00001-0038318-01 8 rama M5 ¢ sybuarem Gyprucom  Toothed collar nutMS Ecrou M5 a collet denté ZahnbundmutterM5 Tuerrac;vMﬁ de collar
1 1 13 +21210-3726087-00 2 fpoknanka Gasket Jointd'étanchéité Dichtung Jup\(a
4 12 14 +21060-3726010-01 ~ 2 Yxaarems nosopora Gokosod  Directionindicationside  Répétiteurlatéral de Lu; onl:
cih
5 13 14 +21060-3726010-02 ~ 2 Yazarens nosopata GOKoBOH Direction indication side Rgpéllweurlaléra\ue F Luzdedi
repeater inotant
15 2 Baur i S appi o T
6
7 14
8
9 15
7
5
21214-20
MpuBopel cBETOBLIE NepeaHne @
@ Front lights
Front lights
§Vordere Leuchtgerite K200
Alumbrado delantero
-279-
-278-
Bildindex
Bildindex . Modifikation (Modell und Das Teil existiert nur in der
Bildbenennung Ausfilhrungsvariante) des Ausstattung 40, 41
Fahrzeugs, fur die dieses Bild
betrifft
Teil wird als Teile-Nr.

Ersatzteil
geliefert

Bild 1

-15 -

Bild 2




Versionen und Ausstattungen der Fahrzeuge LADA 4x4

Abgas- .
Fzg Ausstattung Motor Hubraum,| g Steuergerat Anmerkung
normen
30 21214-33 21214-1411020-20 fur Innenmarkt, mit Hydrolenkung
31 21214-34 21214-1411020-20 fur Innenmarkt,ohne Hydrolenkung
40 21214-32 Euro-3 21214-1411020-20 fur Innenmarkt, mit Hydrolenkung
21214-20
41 21214-32 21214-1411020-20 fur Innenenmarkt, mit Hydrolenkung
130 21214-33 21214-1411020-10 fir Aussenmarkt, mit Hydrolenkung
151 21214-31 Euro-4 21214-1411020-20 fir Aussenmarkt, mit Hydrolenkung
1,7
30 21214-34 21214-1411020-20 far Innenmarkt,ohne Hydrolenkung
31 21214-33 21214-1411020-20 fur Innenmarkt, mit Hydrolenkung
130 21214-34 21214-1411020-20 fur Aussenmarkt, ohne Hydrolenkung
2131-41 Euro-3
131 21214-34 21214-1411020-20 fur Aussenmarkt, ohne Hydrolenkung
136 21214-33 21214-1411020-20 fir Aussenmarkt, mit Hydrolenkung
137 21214-33 21214-1411020-20 fir Aussenmarkt, mit Hydrolenkung

-16 -




En el capitulo del Catalogo «Figuras y lista de las piezas y de las unidades de
montaje» las piezas y las unidades de montaje estan localizadas segun su sintoma fun-
cional. Por debajo de cada figura (fig. 1) estan indicados el nombre, su indice y la lista de
los modelos para los cuales puede ser usada esta figura. A la derecha de la figura se da la
tabla (fig. 2) con la lista de las piezas y de la unidades de montaje.

Si la pieza va suministrada en calidad de recambio frente al nimero de la pieza se
pone «+».

REGLAS DEL USO DEL CATALOGO

Segun el nimero de la notificacion en el capitulo «Modificaciones» se puede saber
el fondo y la fecha de la modificacion realizada.

En el capitulo «Indicador numérico» se dan los nimeros de las piezas en orden cre-
ciente, incluidas en el catélogo (excepto las estandartizadas).

Para determinar el nUmero de la pieza segun su funcién es necesario:
— en el articulo «Lista de figuras» definir el indice de la figura,

— segun el indice definir la figura,

— en la figura definir el nimero de la posicion,

— segun el namero de la posicién definir el nimero de la pieza.

Para definir la pieza en la figura segin su ndmero es necesario:

— en el «Indicador numérico» definir el indice de la figura y el nimero de la posicion,
— segun el indice definir la figura,

— en la figura segun el nimero de la posicion definir la pieza.

Mas abajo se da la «Simbologia», que se encuentra en el catalogo.
1 o
o

* — cantidad segun la necesidad (en columna QTY);

— se refiere a la primera velocidad;

— se refiere a la marcha atras;

*) — se admite la sustitucidn por otras clases (en columna QTY);

~ — versién a opcién;

! — emplear conjuntamente;

A — emplear la pieza con el médodo de seleccion;

E-3 — para los vehiculos con el sistema de reduccion de la toxicidad «E-3»;

E-4 — para los vehiculos con el sistema de reduccion de la toxicidad «E-4».

Godd)

21080-6105266-00 = 21080-6105266-10 — pieza 21080-6105266-00 va sustituida por
la pieza 21080-6105266-10;

— no usar en los automoviles del equipamiento 40,41;

00001-0061008-11— pieza estandartizada, penultima cifra -codigo del materiale de la
pieza (Tablal), dltima cifra - codigo del revestimiento (Tabla 2).

Por ejemplo, en el nimero 00001-0025742-12 la penultima cifra
«1» indica, que la pieza esta fabricada de acero con limite de resisten-
cia a la ruptura de 490 a 784 MPa, la Ultima cifa «2» dice,que la pieza
va cromada.

En el capitulo «Tablas» se dan las piezas estandartizadas, retenes y rodamientos,
también la figura para cada pieza con indicacion de las cotas principales. Este capitulo no
comprende los nimeros de las piezas estandatizadas las cuales se diferencian de las otras
solamente por dos Ultimas cifras.

Tabla 1
Cédigo Material

Acero con limite de resistencia

a la ruptura, MPa (kgf/mm?) Tabla 2
0 333-490 (34-50)
1 490-784 (50-80) Cédigo Recubrimiento
2 784-980 (80-100)
3 980-1176 (100-120) 0 Sin recubrimiento
4 Laton 1 Cincado
5 Aleacion ligera 2 Cromado
6 Cobre 3 Fosfatacion
7 Otros materiales metalicos, 4 Estafiado

excepto arribacitados 5 Niquelado brillante
8 No metalico 6 Oxidacion
9 Mixto 7,8,9 | Recubrimiento especial

-17 -



Ndmero de

Grupo se inica en la

Ndmero de

Estas piezas son intercam-

Cantidad piezas en la pre-

Denominacion de

posicion (fig.2) figura K400 Fecha de del posicién (fig. 1) biables sente figura la pieza
renovacion de la
péagina del catalogo
] — — . —
[l e/ I @yl [@ v [ @ vewain [ @ s [@ owomncln |
1 +21213-3711310-00 2 Mpox) Gasket Joint Dichtung Junta
2 +21213-3711010-01 2 Gufa Headlight Phare Scheinwerfer Faro
/ 2 +21213-3711010-02 japa Headlight Phare Scheinwerfer Faro
3 +00001-0076797-01 2 Bunr 1f- \
4 +00001-0076713-01 6 Bunr A
+00001-0041897-76 8 Croba Clip Etrier Biigel Grapa
6 +00001-0032742-01 2 Bunr MSx16 Screw M5x16 Vis M6x16 SchraubeM5x16 Tomillo M5x16
7 +00001-0025881-71 6 Waiata 5 cronopwan Lockwasher 5 Rondelle d'arrét 5 Sicherungsscheibe5 Arandela § de fijacidi
10 8 +21030-3712010-01 1 Nondapuwk  npaswii Sidelight, RH Feucl La L |
8 +21030-3712011-01 1 Nondapuwk  nesuit Sidelight, LK G &Zmpa i
] ©21210-8401180-00 1 Kpouwredn npasoro Bracket, RH sidelight Supportde feu D Halter rechts Soponeder.
noadapuka
9 +21210-8401181-00 1 Kponwrein nesoro nosdapuuka Bracket, LH sidelight SupportdefeuG Halter links Soporteizg.
10 +21214-3712010-00 M\Lﬂ} 1 Noadapuwk  npaswit Sidelight, RH D La i
/K’T.O N 10 +21214-3712011-01 qmm\ 1 Moapspun nesii Sidolight, LH ¢ Iy o
AN - 1 +21210-3726080-00 — 2 Kowyx SawuTHbi i C i Abdeckung Fundaprotectora
12 +00001-0038318-01 8 Taiika M5 ¢ aybuareim Gyprakom nutMs M: Tuel%scMS de collar
Ntz
1 1 13 +21210-3726087-00 2 Npoxnaaka Gasket Jointd'étanchéité Dichtung Junta
12 14 +21060-3726010-01 ~ 2 Yazarens nosopora Goromod  Directionindicationside  Répétiteurlatéral de Luz
lignotant
= 13 14 +21060-3726010-02 ~ 2 Ycazarens nosopota Goxoeo  Directionindicationside  Repétiteurlatéralde F Luz
repeater ianotant
15 2 Bunr i
14
15
7
21214-20
Mpubopel cBeTOBLIE NEpeaHne
@ Front lights
Front lights
Vordere Leuchtgerite K200
<&lumbrado delantero
-279-
-278 -
Indice de la figura
Indice de la A Pieza se monta solo para el
i Denominacion Modificacion (modelo y version) inamieno 40. 41
igura de la figura " equipamieno 40,
del automdvil, para la cual esta
figura es actual
Pieza va NUmero
suministrada de pieza
como recam-
bio

Fig. 1

-18 -

Fig. 2



VERSIONES Y EQUIPAMIENTO DE LOS VEHICULOS

. Equipamient Cilindrada Normas de . .,
Vehiculo | ~94'P Motor L Controller Ejecucion
o] del motor, | emision
30 21214-33 21214-1411020-20 para el mercado iterior con servodireccion hidraulica
31 21214-34 21214-1411020-20 para el mercado iterior sin servodireccién hidraulica
40 21214-32 Euro-3 21214-1411020-20 para el mercado iterior con servodireccién hidraulica
21214-20
41 21214-32 21214-1411020-20 para el mercado iterior con servodireccién hidraulica
130 21214-33 21214-1411020-10 E%rgﬁlligercado exterior con servodireccion
151 21214-31 Euro-4 21214-1411020-20 E%rgslligercado exterior con servodireccion
1,7
30 21214-34 21214-1411020-20 para el mercado iterior sin servodireccién hidraulica
31 21214-33 21214-1411020-20 para el mercado iterior con servodireccion hidraulica
130 21214-34 21214-1411020-20 E%rgﬁlligercado exterior sin servodireccion
2131-41 Euro-3 ara el mercado exterior sin servodireccion
131 21214-34 21214-1411020-20 Eidréulica
136 21214-33 21214-1411020-20 E%rgﬁlligercado exterior con servodireccion
137 21214-33 21214-1411020-20 para el mercado exterior con servodireccién

hidraulica

-19 -




system

d'essence

gasolina

-20 -

@ nNEPEYEHb WINIOCTPALLIUA
@ LIST OF FIGURES
@ LISTE DES ILLUSTRATIONS
© VERZEICHNIS DER ABBILDUNGEN
@ LISTA DE FIGURAS
WHpexkc|  BapuanTsl
] o Index Versions
HaumeHoBaHme wvnaloCTpaLmin Names of figures Désignation Benennung Denominacion de las figuras Index Niveaux
Index Varianten
Indice Versiones
1 2 3 4 5 6 7
A. Oevratenn A. Engine A. Moteur A. Motor A. Motor
AO. Osuratens B c6ope AO0. Engine assembly AO0. Moteur complet AO0. Motor, komplett AO0. Conjunto del motor
[lBuratens Engine Moteur Motor Motor A001
Mopsecka apuratens Engine mounting Suspension de moteur Motorauthangung Suspension del motor A010
A1. OCHOBHbIE 3/IEMEHTbI A1. Main engine components  A1. Elements principaux du moteur  A1. Hauptteile des Motors A1. Elementos principales del motor
ABurareng
Bnok uunuHapos Cylinder block Bloc-cylindres Zylinderblock Bloque de cilindros A100
T'onoeka 6,10ka LMINHAPOB Cylinder block head Culasse Zylinderkopf Culata A101
KapTep macnsHbiit Oil sump Carter d'huile Olwannenunterteil Carter de aceite A110
Ban KoneHyatbiil 1 MaxoBuK Crankshaft and flywheel Vilebrequin et volant Kurbelwelle und Schwungrad Ciguenal y volante A120
LLIaTyHb! 1 NOpLIHK Connecting rods and pistons Bielles et pistons Pleuel und Kolben Bielas y pistones A130 |
MexaHn3am rasopacnpegenurenshuii  Valve train Mécanisme de distribution des gaz Ventieltrieb Mecanismo de distribucion de gas A140
MpuBOL, pacnpefen1TenbHOro Bana Camshaft drive Commande d'arbre a cames Nockenwellenantrieb Mando del arbol de distribucion A150
A2. Cuctema nopauum Tonnmea A2. Fuel supply system A2, Systeme d'alimentation en A2. Kraftstoffversorgungsanlage A2. Sistema de alimentacion de
carburant combustible
Bak TOnAMBHbIN Fuel tank Réservoir a carburant Kraftstofftank Deposito de combustible A200
Bak TonnuBHbIi Fuel tank Reservoir a carburant Kraftstortank Deposito de combustible A20T |
TpyOonpoBOab! TOMMBHBIE Fuel lines Canalisations de carburant Kraftstomeitungen Tuberia de combustible A210
Tpy6onpoBoab! TOMMBHbIE Fuel lines Canalisations de carburant Kraftstoffleitungen Tuberia de combustible A211 (40, 41)
[Tpy6onposoas TonnvBHbie Fuel lines Canalisations de carburant Kraftstomenungen Tuberia de combustible A212 |
Cvctema ynasnveaHus napos beHsuHa Evaporative emission control Systeme d'adsorption de vapeurs Tankentluftungsanlage Sistema de captacion de vapores de A220 |
system d'essence gasolina
Cvctema ynasnvsanms napos GensuHa Evaporative emission control Systeme d'adsorption de vapeurs Tankentluftungsanlage Sistema de captacion de vapores de A230




1 2 3 4 5 | 6 | 7

A3. Cuctema nuTaHus A3. Air/fuel supply system A3. Systeme d'alimentation A3.Kraftstoffanlage A3. Sistema de alimentacion

@unbTp BO3AYLUHBINA Air cleaner Filtre a air Luftfilter Filtro de aire A300
Mepanb npusoga akceneparopa Throtile drive pedal Pédale de commande d'accéléerateur Gaspedal Pedal del mando del acelerador A310
MpuBop, akceneparopa Throttle drive unit Commande d'accéléerateur Gaspedalbetatigung Mando del acelerador A320
CucTema nofiayv Bo3fyxa Air supply system Systeme d'alimentation en air Luftansauglsystem Sistema de alimentacion de aire A330
MatpyGoK ApOCCenbHBIN Throttle manifold Boitier de papillon Stutzen mit der Drosselrkappe Tubuladura de mariposa A340
Pamna TonnvBHas Fuel rail Rampe des injecteurs Kraftstoffleiste Rampa y inyectores A350
A4. Cuctema Boinycka A4. Exhaust system Ad. Systeme d'évacuation des gaz A4. Abgasanlage Ad4. Sistema de escape de gases de
oTpa6oTaBwmx razos d'échappement desecho

Tpy6a BnyckHast Intake manifold Tubulure d'admission Ansaugrohr Tubo de admision A400
Komnnextop BbinyckHOM Exhaust manitold Collecteur d'echappement Auslalskrummer Colector de escape A410
Pecusep Receiver Collecteur d'admission Sammelrohr Recipiente A%20|
Tpy6a BbIXIONHAA Exhaust pipe Tube d'echappement Auspuffrohr Tubo de escape A430
[nywurenn Silencers Silencieux Schalldampfer Silenciadores A440
A5. Cuctema cMasku A5. Lubrication system A5. Lubrification A5. Schmieranlage A5. Sistema de lubricacion

Hacoc macnsiHbliid M NpuBog, Qil pump and its drive Pompe a huile et commande Olpumpe und Olpumpenantrieb Bomba de aceite y mando A500
Macnootaenutens 1 dpunbp macnsHuii Ol separator and oil cleaner Déshuileur et filtre a huile Olabscheider und Ofilter Separa?or del aceite y filtro A510

e aceite

[Hacoc macnsmbiit Oil pump Pompe a huile Olpumpe Bomba de aceite A520|
A6. Cuctema oxnaxaexus A6. Cooling system AG6. Refroidissement A6. Kuhlanlage A6. Sistema de refrigeracion

Paamatop v 6a40K pacLuMpUTENbHBIN Radiator and expansion tank Radiateur et vase d'expansion Kuhler und Ausdehnungsbehalter Radiador y depbsito de expansion A600
Hacoc BoasHO## 1 Tpy60NpoBOb! Water pump and lines Pompe a eau et durits Wasserpumpe und Rohrleitungen Bomba de agua y tuberlas A610,
Hacoc BoasHoM Water pump Pompe a eau Wasserpumpe Bomba de agua A620
Hacoc BogsHom Water pump Pompe a eau Wasserpumpe Bomba de agua A621 (40, 41)

HEI/I BOJ1_BCTIOMOrareNbHbIX arperatos

Accessory drive

Commande des organes auxiliaires

Antrieb der Nebenaggregate

Mando de accesorios

A630

[pnBOA BCNOMOraTesbHbIX arperaroB

Accessory drive

Commande des organes auxiliaires

Antrieb der Nebenaggregate

Mando de accesorios

A631| (01-31)(02-30,

130,131)

B. Tpancmuccus

B. Power train

B. Transmission

B. Antriebsstrang

B. Transmision

B1. Cuennexue B1. Clutch B1.Embrayage B1. Kupplung B1. Embrague

Mexanuam ynpasnenvs cuennexmem  Clutch control mechanism Mécanisme de contrdle d'embrayage Kupplungsbetatigung Mecanismo de mando del embrague B100

MpuBoa cuennexus Clutch drive Commande d'embrayage Kupplungs-Hydraulik Mando de embrague B110|

MpuBoA cuennexus Clutch drive Commande d'embrayage Kupplungs-Hydraulik Mando de embrague B111 (40, 41)

LInnmHap rnaeHbliA cLEnneHus

Main clutch cylinder

Cylindre-émetteur de débrayage

Kupplungshauptzylinder

Cilindro maestro del embrague

B120

LunuHap npuBofa BbIKIIOYEHNS Clutch release drive cylinder Cylindre-récepteur de commande de Kupplungsausrickzylinder Cilindro de mando de desembrague B130
cuenneHus debrayage

Cuennenne Clufch Embrayage Kupplung Embrague B140]
Cuennetue Clutch Embrayage Kupplung Embrague B141

-21 -



-22.

| 1 2 3 4 5 6 | 7
|Kaptep cuennenus u kopo6ka nepepay  Clutch bellhousing Carter d'embrayage et boite de vitesses  Kupplungsgehause und Getriebe Carter de embrague y caja de cambios  B15Q)
B2. Kopo6ka nepenay B2. Gearbox B2. Boite de vitesses B2. Schaltgetriebe B2. Caja de cambios
Kopobka nepegay Gearbox Boite de vitesses Schaltgetriebe Caja de cambios B200
Banbl nepeuyHbIit 1 BTOpKuHbIi kopobku Gearbox input and output shafts  Arbres primaire et secondaire de boite de Eingangs- und Hauptwellen des Arboles primario y secundario de la B210
nepesay vitesses Schaltgetriebes caja de cambios
Ban npomexyTouHbiii kopobku nepepay  Gearbox intermediate shaft Arbre intermédiaire de boite de vitesses  Vorgelegewelle des Schaltgetriebes  Arbol intermedio de la caja de cambios  B211
LLlectepru kopobkm nepenay Gearbox gears Pignonnerie de boite de vitesses Getrieberader Engranajes de caja de cambios B220
LLlecTepHu 3agHero xona Reverse gears Pignonnerie de marche arriere Rickwartszahnrader Pinones de la marcha atras B221
lMprBoL, MexaHu3ma nepexsioYeHms Gearshifting drive Commande de boite de vitesses Gangschaltung-Gestange Mando de cambio velocidades B230
nepesay
MexaHn3m nepeknioyeHus nepeaay Gearshifting mechanism Sélection des vitesses Gangschaltung Mecanismo de cambio velocidades B240
MpuBog cnunomeTpa Speedometer drive Cable du compteur de vitesse Tachometerantrieb Mando de velocimetro B290
lMpuBog cnuoomeTpa Speedometer drive Cable du compleur de vitesse Tachometerantrieb Mando de velocimeiro B'2'9'1| (40, 41)
B3. KopoGka paspatouHas B3. Transfer case B3. Boite de transfert B3. Verteilergetriebe B3. Caja de transferencia
Kopobka pasnaroyHas Transfer case Boite de transfert Verteilergetriebe Caja de transferencia B30
Kopobka pasnatouHas Transter case Boite de transtert Vertellergetriebe Caja de transferencia (40, 41)
Kopobka pa3patoyHas Transier case Bonte de transten Verenergetnene Caja de transierencia B
LlecTepHu pa3naroyHoii KOpobkm Transter case gears Pignonnerie de boite de transtert Vertellergetrieberader Pinones de 1a caja de transterencia
uddepenuman paspatouHoil kopobku  Transfer case differential Differentiel de boite de transfert Differential Verteilergetriebe Diferencial de la caja de transferencia ~ B32l
ﬁpmso,u, YNpaBieHns pasaaTouHoi Transter case control Commande de boite de transtert Betatigung Vertellergetriee Mando de la caja de transterencia
KOpoOKO
[MexaHaM ynpaBnenus pasdatouHon  17ansier Case Control mecnanism  Mecanisme de commande de bone de  Steuerung Venenergetene Mecanismo de mando de 1a caja de B340
KOpOobKO#A transfert transferencia
B4. Npueoa MOCTOB B4. Wheel drive B4. Commande des trains B4. Antrieb der Achsen B4. Mando de las ruedas
MpwBop, pa3faTo4Hoii kopo6ku 1 mocTos Front wheel drive Commande de boite de transfert et Antrieb der Verteilergetriebe und der Mando de la caja de transferencia y B400
des trains Achsen puentes
MpvBOA, pa3faTouHoil kopobku 1 MocTos Front wheel drive Commande de boite de transfert Antrieb der Verteilergetriebe und der Mando de la caja de transferencia y B401 (40, 41)
et des trains Achsen puentes
MpwBop, pa3aaTo4Hoii kopo6ku 1 mocTos Front wheel drive Commande de boite de transfert Antrieb der Verteilergetriebe und der Mando de la caja de transferencia y B402
et des trains Achsen puentes
Ban kapfiaHHbIin IPOMEXYTOUHbIN Layshaft Arbre de transmission intermediaire Kardan-Zwischenwelle Arbol cardan intermedio B410
Ban kapaHHbiin IPOMEXYTOUHbIN Layshaft Arbre de transmission intermédiaire Kardan-Zwischenwelle Arbol cardan intermedio B4T1
Banbl KapaaHHble Propeller shafts Arbres de transmission Kardanwellen Arboles cardan B420
Basibl KapaaHHble Propeller shafts Arbres de transmission Kardanwellen Arboles cardan B421| (40, 41)
MpuBoA, NepeaHnX KoNEc Front wheel drive Transmission aux roues avant Vorderradantrieb Mando de las ruedas delanteras B430
B5. MocTbl B5. Axles B5. Trains B5. Achsen B5. Puentes
MoCT nepefHuii Front axle Train avant Vorderachse Puente delantero B500
|Kopnyc v kpbilku peykTopa Reducer housing and covers Corps et couvercles de réducteur Achsgetriebegehause und —deckel Cuerpo y tapas del reductor B51Q)



1 [ 2 [ 3 4 5 | 6 |
Penyktop v anddepequman nepeprero  Front axle reducer and differential - Réducteur et différentiel du train avant  Vorderachsgetriebe und —differential  Reductor y diferencial del puente B520
MOCTa delantero
MocT 33Huii 1 nonyocw Rear axle and axle shafts Train arriere et demi-arbres de roues Hinterachse und Achswellen Puente trasero y semiejes B530
PenykTop 1 auddepeHuman 3aaHero Rear axle reducer and differential ~ Réducteur et différentiel du train arriere  Hinterachsgetriebe und —differential Reductor y diferencial del puente B540
MocTa trasero
JindodepeHuman Differential Differentiel Differential Diferencial B550
C. Cucrema Topmo3Hasi C. Brake system C. Systeme de freinage C. Bremsanlage C. Sistema de frenos
C1. Npueoa TopMo30B C1. Brake drive C1. Commande des freins C1.Bremsantrieb C1. Mando de frenos
Menanb TopMo3a Brake pedal Pédale de frein Bremspedal Pedal del freno C100
neMeHTbI NPUBOJA TOPMO30B Brake drive components Elements de commande des Treins Hauptteile des Bremsantriebs Elementos de mando de frenos C110]
9nemMeHTbl NPUBOLA TOPMO30B Brake drive components Elements de commande des freins Hauptteile des Bremsantriebs Elementos de mando de frenos C111
MpuBOA, rMAPOTOPMO30B Hydraulic brakes drive Commande hydraulique des freins Antrieb der Hydrauﬁkbremse Mando de frenos hidraulicos C120
Mp1BOAL PerynaTopa asneHms Pressure regulator actuator Commande du limiteur de pression Druckreglerantrieb Mando del regulador de presion C130
LuanHap rasHbIA rapoTOpMO30B Main brake cylinder Maitre-cylindre des freins Hauptbremszylinder Cilindro maestro de frenos hidraulicos  C140

[unuHAP KONecHbIN 33aHEr0 TOpMo3a

Rear brake wheel cylinder

Lyl inare recepteur de frem AR Hln[erraaﬁremszy inaer

CIliNdro de ruedas del freno trasero CT570]

Topmo3a nepeHue

TIPMBOZ, CTOSHOYHOTO TOPMO03a Parking brake drve Commande de frein de stationnement  Feststellbremsbetatigung Mando del freno de estacionamienio . G170
Mp1BOA CTOAHOYHOrO TOPMO3a Parking brake drive Commande de frein de stationnement  Feststelloremsbetatigung Mando del freno de estacionamiento cin
MpuBOL, CTOSHOYHOrO TOPMO3a Parking brake drive Commande de frein de stationnement  Feststelloremsbetatigung Mando del freno de estacionamiento Ci72|
|Yeunurens BakyyMHbIil TOPMO30B Vacuum servo Servo-frein a dépression Unterdruck-Bremskraftverstarker Servofreno de vacio C180
C2. TopMO3HbIE MEXaHU3MbI C2. Brake mechanisms C2. Freins C2. Bremsvorrichtungen C2. Mecanismos de freno

Front brakes Freins avant Vordere Bremsbackentrager Frenos delanteros C200

CucTema ruapoycuauTens pynesoro
yrpaBneHus

CynnopTbl MepenH1X TOPMO30B Front brakes components UppOrts des freins avan aupfterle der Vorderbremsen ementos de 1os frenos defanteros

Topmo3a 3agHue B coope Rear brakes assembly Freins arriere complets Hinterradbremse, komplett Conjunto de frenos traseros 220

Topm03a 3aaHue Rear brakes Freins arriere Hinterradbremse Frenos traseros C23

D. Ynpasnenue pynesoe, D. Steering system, D. Direction, suspension D. Lenkung, Aufhangungund  D. Direccion, suspension y

nopBecka u Koneca suspension and wheels et roues Rader ruedas

D1. YnpaeneHue pynesoe D1. Steering system D1. Direction D1. Lenkung D1. Direccion

KonoHka pynesag Steering column Colonne de direction Lenksaule Columna de direccion D100

MexaHu3Mm pyneBoii Steering mechanism Mécanisme de direction Lenkung Mecanismo de direccion D110

MexaHuaM pyneson Steering mechanism Mécanisme de direction Lenkung Mecanismo de direccion D111

MpvBog, pynesoit Steering drive ‘Timonerie de direction Lenkantrieb Mando de direccion D120
Hydraulic steering system Direction a assistance hydraulique Hydraulische Servolenkung Sistema de la servodireccion hidraulica D130

-23-

(40, 41)

(01-31)(02-30,
130,131)



| 1 | 2 [ 3 [ 4 5 [ 6] 7
[PeaykTop pynesoro mexaruama Steering mechanism reducer Reducteur de boitier de direction LCenkgetriebe Reductor del mecanismo de direccion  D141] (011-3(1])%21-)130,
Pblyar MasiTHUKOBHIA C kpoHwTeithom  Idler arm with bracket Levier de renvoi avec support Schwinghebel mit Trager Palanca pendular con soporte M

Taru pynesble KpanHue Steering links extreme Biellettes de direction extremes Endspurstangen Bieleta de direccion extremas D16l

D2. Moaeecka nepepHss D2. Front suspension D2. Suspension avant D2. Vorderradaufhangung D2. Suspension delantera

MonepeunHa nepeaHeil NoABECKU B Front suspension cross-member  Traverse de suspension avant complete Quertrager komplett Conjunto del travesano de suspension D200

c6ope assembly delantera

MonepeynHa nepeaHeil NOABECKM B Front suspension cross-member  Traverse de suspension avant complete Querirager komplett Conjunto del fravesano de suspension D201 (40, 41)
chope assembly delantera

3AneMeHThI NepenHei NoJBeckm Front suspension components Elements de suspension avant Hauptteile der Vorderradaufhangung Elementos de la suspension delantera @
AMOpPTV3aTOpbI 1 CTAbUNM3aTop Anti-roll bar Barre stabilisatrice et amortisseurs Stossdampfer und Querstabilisator Amortiguadores y barra estabilizadora m

| nonepeyHoil YCTOMYUROCTY trasversal

Pblyaryt HUXHMe Lowerarms Bras inférieurs Untere Hebel Brazos inferiores D230

Pblyaru HUXHWE Lowerarms Bras inferieurs Untere Hebel Brazos inferiores D231 (40, 41)
Pblyaru BepxHue Upperarms Bras supérieurs Obere Hebel Brazos superiores D240
|Monepeunta nepenteir nogseckm Front suspension cross-member  Traverse de suspension avant Quertrager der Vorderradaufhangung Travesano de suspension delantera D25(

D3. Mopsecka 3apHas D3. Rear suspension D3. Suspension arriere D3. Hinterradaufhangung D3. Suspension trasera

MopaBecka 3aaHss Rear suspension Suspension arriere Hinterradaufhangung Suspension trasera D300
AMOPTV3ATOP 33HEI NMOABECKN Rear suspension shock absorber ~ Amortisseur de suspension arriere HinterachsstoBfanger Amortiguador de Suspension trasera D310

AMODTVI3aTOD 33/He NOABECKY Rear suspension shock absorber  Amortisseur de suspension arriere HinterachsstoBfanger Amortiguador de Suspension trasera D311 (40, 41)
D4. Koneca D4. Wheels D4. Roues D4.Rader D4. Ruedas

Kynaku noBopoTHbIE 1 CTynuLbI Steering knuckles and hubs Pivots et moyeux Achsschenkel und Naben Manguetas y cubos D40

Kosneca Wheels Roues Rader Ruedas D41q

E. YcTpoiicTBa E. Comfort and convenience E. Dispositifs auxiliaires E. Hilfseinrichtungen E. Dispositivos auxiliares

BCMOMOraTesbHble equipment

E1. Knumatuueckas ycTaHoBKa E1. Climate control E1. Climatisation E1. Klimaanlage E1. Climatizacion

CucTema BEHTUNALMM U OTOMNEHNS Heating and ventilation system  Chauffage-ventilation Heizungs- und Liftungsanlage Sistema de ventilacion y de E100

calefaccion

|OTOI'II/ITeJ1b Heater Bloc de chauffage Heizgeréat Calefactor E1 1q

VnpaBneHne BeHTUNALVen 1 Healing and ventnation control _ Commande de chauiiage-ventmaiion  Steuerung fur Heizung und Luiung _ comanado de ventlaciony de . ET20

OTOM/IEHNEM calefaccion

E2. OmbiBaTENnMN E2. Washers E2. Lave-glaces E2. Wascher E2. Lavadores

OmblBaTeNb BETPOBOTO CTEKNa Windscreen washer Lave-glace du pare-brise Windschutzscheibenwascher Lavaparabrisas E200

OmblBaTesb CTekna Asepu 3aaka Tailgate window washer Lave-glace de hayon Heckscheibenwascher Lavaluneta del porton trasero m

E3. CTeKknoouymucTuTenm E3. Wipers E3. Essuie-glaces E3. Wischer E3.Limpiacristales

Creknoouuctutenu Wipers Essuie-glaces Wischer Limpiacristales E300

- 24 -



| 1 2 | 3 4 5 [ 6 |
ICTeKnoquCTMTenb 3aHui Rearwiper Essuie-glace arriere Heckscheibenwischer Limpialuneta trasera E310|
K. 3nektpooGopynosanue K. Electrical equipment K. Equipement électrique K. Elektrik K. Equipos eléctricos

K1. 3nekrpooGopynosanue K1. Engine electrical equipment  K1. Equipement électrique du moteur  K1.Motorelektrik K1. Equipos eléectricos del motor

Asurarensi

KoHTponnep cuctembl ynipasneHust Engine management system Calculateur d'injection Motorsteuergerat Controller del sistema de mando motor K100
NBUraTenem control unit

BoikioyaTeNb 3aKuraHms Ignition switch Contact d'allumage Zundschalter Interruptor de encendido K110
Monynb 1 CBEYM 3aXMraHus Modules and spark plugs Module d'allumage et bougies Ziundmodul und Zundkerzen Médulo y bujias de encendido K120
Barapesi aKkyMynaTopHast Battery Batterie Batterie Bateria de acumuladores K1 3(]
CrapTep ¢ apmarypoit Crank motor and accessories Démarreur et ses fixations Anlasser mit Trager Arrancador con armadura K140|
TeHepaTop ¢ apMaTypon Alternafor and fixtures Alternateur ef ses fixafions Generafor mit Trager Alternador con accesorios KT50|
K2. Cuctema oceelueHus K2. Lighting system K2. Systeme d'eclairage K2. Beleuchtung K2. Sistema de alumbrado

Mp1BOpbI CBETOBbIE NEpeHme Front lights Eclairage avant Vordere Leuchtgerate Alumbrado delantero K200
TuapokoppexTop dap Hydraulic headlight adjuster Commande de réglage de phares Leuchtweitenregler Corrector hidraulico de faros K210

nyadrautique

OcBeLLeHre canoHa Interior lighting Eclairage de I'habitacle Innenraumbeleuchtung Alumbrado del habitaculo K220
MpnBOpLI CBETOBLIE 3apHIE Rear lights Eclairage arriere Hintere Leuchtgerate Luces traseras K230
K3. Mpunapgnexuoctu K3. Accessories K3. Accessoires K3. Zubehor K83. Accesorios

CurHans Tell-tales Avertisseurs Signale Sehales K300
MpuGops! v NOACBETKA Instruments and backlighting Instruments et leur éclairage Instrumente und Aufhellung Instrumentos y iluminacion KTE'
Mepeknioyaren Switches nierrupteurs Schaler nierruptores K3ggl
Pene v 6noku npefioxpaHuTenei Fuse block and relay Relais et blocs des Tusibles Zentralelekirik und Relais Caja fusibles y rele K33'U|
K4. XryTbl nposopos K4. Wire harnesses K4. Faisceaux de cables K4. Kabelstrange K4. Mazos de cables

XXryTbl MPOBO/IOB MOTOPHOIO OTCEKA Engine bay wire harness Faisceaux du compartiment moteur Kabelstrange fur Motorraum Mazos de cables del compartimiento K400

del mator

XryTbl NPOBOJOB CaNoHa W NaHenu Passenger compartment wire Faisceaux de I'habitacle et de la planche Kabelstrange fur Innenraum und Mazos de cables del habitaculo y K410
npu6opoB harness de bord Armaturenbrett tablero de instrumentos

M. Ky3oe M. Body M. Carrosserie M. Karosserie M. Carrocerla

MO. Kysos B cGope MO. Body assembly MO0. Carrosserie complete MO. Karosierie, komplett MO. Carrocerla en conjunto

Ky3oB Body Carrosserie Karosserie Carrocerla MO01
M1. WUuTepbep canoHa M1. Body interior M1. Habitacle M1. Innenraum M1. Habitaculo

CupieHbs nepexme Front seats Sieges avant Vordersitze Asientos delanteros M100
CwpeHbs nepefxme Front seats Sieges avant Vordersitze Asientos delanteros M101

-25-



| 1 2 3 [ 4 5 6 |

MexaH13M YCTaHOBKM NepefHiX Front seafs adjusiment Mecanisme de reglage des Sieges avant vorderes Mecanismo de insfalacion de Tos V5K

CUaEHuit mechanism Sitzbefestigungsmechanismus asientos delanteros

MexaH3M YCTaHOBKI NMEPEHIX Front seats adjustment Mécanisme de reglage des sieges avant Vorderes Mecanismo de instalacion de los M111

CUIEHUI mechanism Sitzbefestigungsmechanismus asientos delanteros

CupeHbe 3aaHee Rear seat Siege arriere Riicksitze Asiento trasero M120

CuaeHbe 3aaHee Rear seat Siege arriere Riicksitze Asiento trasero M121

MexaHu3M yCTaHOBKY 3aHEro cuaeHbs  Front seats adjustment Mecanisme de reglage de labanquette  Hinteresr Mecanismo de Instalacion del asiento Mﬁ'ﬂ
mechanism arriere Sitzbefestigungsmechanismus trasero

Pemnm 6esonacHocTy Safety belts Ceintures de sécurite Sicherheitsgurte Cinturones de seguridad M13q

TepMOLIYMON30MSLMS CalloHa Thterior thermal and noise Solations thermique et pnonique de armeisolation und Schalldampiung ISTamiento termosonoro del habraculo
insulation I'habitacle

Kospuku Mats Tapis Bodenmatten Alfombras M150

KoBpukm Mats Tapis Bodenmatten Alfombras M151

O6wBKa canoHa Interior trim Garniture de I'habitacle Innenraumverkleidung Guarnecido del habitaculo M160

|061BKa canoHa Interior trim Garniture de I'habitacle Innenraumverkleidung Guarnecido del habitaculo M161

Monka 6araxHuka Rear parcel shelf Plage arriere Ablagefach Repisa de portaequipajes M170

MpuHaaJeXHOCTH CcanoHa Interior accessories and mirrors _ Accessoires de Ihabitacle Innenraumzubehor Accesorios del habitaculo y M1B'(1

retrovisores
MaHenb npu6opos Instrument panel Planche de bord Armaturenbrett Tablero de instrumentos M19q
Awwmk BeLLeBoii Glove box Boite a gants Handschuhtach Guantera MTQ'q

M2. OcHOBHble 3/IeMeHTbI Ky30Ba

M2. Main body components

M2. Elements principaux de la
carrosserie

M2. Hauptteile der Karosserie

M2. Elementos principales de la
carrocerla

Kanor Hood Capot de moteur Motorhaube Capd M200
Mon ky3osa Body floor Plancher de la carrosserie Boden Piso de la carroceria M23g
Kapkac ocHoBaHus Ky30Ba Underbody frame Carcasse de bas de caisse Karosserieboden-Gerippe Armadura de la base de la carroceria M23
Kapkac nepenka Body front frame Carcasse de Ia partie avant Vorbau Armadura delfrente

Kapkac 60koBWHbI 1 3aaKa

Body side and rear frame

m2ag

Carcasse des pal fies Taterale et arriere  Seitenwand und Boden hinten Armadura del Tateral y deTa pa fe |V'|25!1
trasera

Kapkac GOKOBMHEI 1 3a[Ka Body side and rear frame Carcasse des parties latérale et arriere  Seitenwand und Boden hinten Armadura del lateral y de la parte M251
trasera

MaHenu ky3oBa Body panels Panneaux de la carrosserie AuBenteile Paneles de la carroceria M260
MaHenu ky308a Body panels Panneaux de la carrosserie AufBenteile Paneles de la carroceria M261
M3. [ieepu 1 okHa M3. Doors and windows M3. Portes et vitres M3. Turen und Fenster M3. Puertas y lunas

[lsepu nepeaHne Front doors Portes avant Vorderturen Puertas delanteras M300
[lsepyn nepenHre Front doors Portes avant Vorderturen Puertas delanteras M301
[lsepn 3agHue Rear doors Portes arriere Hinterturen Puertas traseras M310

aMKU 1 PYHKU NEPeaHUX ABepent

ront aoor Iocks an

andles

errures et poignees de portes avan

oraerturschiosser und -griite

efraduras y manijas de Ias puertas
delanteras

3amKku 1 pyyku 3aaHWX Bepeit

Rear door locks and handles

Serrures et poignées de portes arriere

Hinterturschlosser und -griffe

Cerraduras y manijas de las puertas
traseras

M33€1

- 26 -



| 1 2 3 4 5 [ 6 |
OkHa nepeaHuX ABepeit Front door windows Vitres des portes avant Vorderturscheiben Lunas de las puertas delanteras M340
OkHa 3apHvIX aBepet Rear door windows Vitres des portes arriere Hinterturscheiben Lunas de las puertas traseras M350
CrexnonogbeMHuky nepenHux asepeli  Front window regulator Leve-vitres des portes avant Fensterheber, vorne Elevalunas delanteras M360
CTeKonofbeMHUKN 3a[HUX [Bepeit Rear window regulator Leve-vitres des portes arriere Fensterheber, hinten Elevalunas traseras M370
OkHa Windows Vitres Fenster Lunas M380
OkHa Windows Vitres Fenster Lunas M381
[lBepb 3a/ka Tailgate Hayon Heckklappe Porton trasero M390
M4. 3nemeHTbl 06nuuoBoyHble  M4. Trim components M4. Enjoliveurs M4. Zierelemente M4. Elementos de revestimiento
06nuLoBKa paguaropa Radiator trim Calandre de radiateur Kuhlermaske Rejilla del radiador M400
[Wvriu Covers Toles de protection Zierschilde Guardabarros M410]
LLykun Covers Toles de protection Zierschilde Guardabarros M411
Haknagku 0611L0BOYHbIE Trim panels Enjoliveurs Auflagen Embellecedores M420
Bamnep nepeHuii Frontbumper Pare-chocs avant StoBstange, vorne Paragolpes delantero M43§|
Bamnep 3agnmii Rearbumper Pare-chocs arriere StoBstange, hinten Paragolpes trasero M446|
T. 3arnywkn T.Plugs T. Obturateurs T. Verschlussstopfen T. Tapones
Cxema YCTaHOBKM 3arfyLuek Plug Layout Schéma d’emplacement des obturateurs  Anordnung der VerschluBstopfen Esquema de instalaicion de tapones T100
|Cxema YCTaHOBKM 3armyluek Plug Layout Schéma d’emplacement des obturateurs  Anordnung der VerschluBstopfen Esquema de instalaicion de tapones T101|
Y. UHcTpymeHT Y. Tools Y. Outillage Y. Werkzeug Y. Herramientas
Y1. UHCTpyMeHT wodepckuii Y1. Driver's tools Y1. Outillage de bord Y1. Fahrerwerkzeug Y1. Herramientas del conductor
NHCTpymenHT wodepckuit Driver's tools Outillage de bord Fahrerwerkzeug Herramientas del conductor Y100




D WITIOCTPALIUA

Catalogue LADA 4x4 12.2008
FIGURES
o ILLUSTRATION
L F © B''DTEL
© FIGURAS
2
1
21214-20 (01)
AsuraTenb 2131-41 (02)
Engine
AOO]‘ Moteur
Motor
Motor

- 28 -




:: N’fﬁv;?s"i. Nfﬁ::ta H°M_EB_§art ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21214-1000260-34 (02_:58111-33131) 1 Nsuratens (E-3) Engine (E-3) Moteur (E-3) Motor (E-3) Motor (E-3)
2 +21214-1000260-31 (151) 1 [leuratens (E-4) Engine (E-4) Moteur (E-4) Motor (E-4) Motor (E-4)
2 +21214-1000260-32 (40,41) 1 [leuratens (E-3) Engine (E-3) Moteur (E-3) Motor (E-3) Motor (E-3)
2 +21214-1000260-33 (01-30,130) 1 [leuratens (E-3) Engine (E-3) Moteur (E-3) Motor (E-3) Motor (E-3)

(02-31,136,137)

- 29 -

A001




\l

O 0o

Catalogue LADA 4x4 12.2008

10

11

12

13

14

15

2

3
16

17

18

19

A010

NMoasecka pBurarensa
Engine mounting
Suspension de moteur
Motoraufhéangung
Suspensién del motor

-30 -

21214-20
2131-41




:'; N’ftiv;?sli, Nfﬁ::ta Hw—:%?%"" npxr:ﬁg:xg:“ % @ HaumenoBanue @ Description o Désignation o Benennung G Denominacion

1 +21110-1001074-00 1 PoiM noabeMmHblit Eye-bolt Supportdelevage Ose Levantamotor

2 +00001-0061008-11 15 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

3 +00001-0005166-70 15 |llait6a 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica

4 +21214-1001010-00 1 KpoHwTeitn npasbiii Bracket, RH SupportD Trager rechts Soporteder.

5 +21210-1001003-00 1 KpoHwTeitn npasbiii Bracket, RH SupportD Trager rechts Soporteder.

6 +21210-1001006-00 1 KpoHwTeiin nesbiit Bracket, LH SupportG Trager links Soporteizqg.

7 +21210-1001029-00 2 [llainba Washer Rondelle Scheibe Arandela

8 +00001-0005168-70 2 |llaitba 10 npyxunHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela10elastica

9 +00001-0021647-11 2 Taiika M10x1,25 NutM10x1.25 EcrouM10x1,25 MutterM10x1,25 TuercaM10x1,25

10 +21010-1001075-00 1 PoiM noabeMmHblit Eye-bolt Supportdelevage Ose Levantamotor

11 +21010-1001076-00 1 PoiM noabeMmHblit Eye-bolt Supportdelevage Ose Levantamotor

12 +00001-0005170-70 2 |llaitba 12 npyxuHHas Spring washer 12 Rondelle élastique 12 Federscheibe12 Arandela 12 elastica

13 +00001-0055407-21 2 pont M12x1,25x45 BoltM12x1.25x45 BoulonM12x1,25x45 SchraubeM12x1,25x45 TornilloM12x1,25x45

14 400001-0035166-21 8 llnunbka MB8x16 StudM8x16 GoujonM8x16 Stift M8x16 EsparragoM8x16

15 +21010-1001101-00 2 |linunbka MB8x15 StudM8x15 GoujonM8x15 Stift M8x15 EsparragoM8x15

16 +21213-1001040-00 1 KpoHwTeitn 3agnmil Rear bracket Support arriere complet Trager, hinten Soportetrasero

17 +00001-0011983-73 1 lllaitéa 10 npyxmuHHas kouuyeckas Springwasher10,tapered ?ondelleéressortconique Federscheibe 10 Arandela 10elastica
conica

18 4+00001-0059713-21 1 Bont M10x1,25x75 BoltM10x1.25x75 BoulonM10x1,25x75 SchraubeM10x1,25x75 TornilloM10x1,25x75

19 +21210-1001100-20 1 Monepeunna Crossmember Traverse Quertrager Travesafio

20 4+00001-0026467-01 4 |llait6a 8 Washer 8 Rondelle 8 Scheibe8 Arandela8

21 421214-1001011-00 1 KpoHwrTeith nesbiit B c6ope Bracket assy, LH SupportG Tréager links Soporte enconjuntoizqg.

-31-

A010




Catalogue LADA 4x4 12.2008

9

10

1 4

5

6

7

8
21214-20 (01)
Bnok umnuHppos 2131-41 (02)

A100 Cylinder block

Bloc-cylindres
Zylinderblock
Bloque de cilindros

-32 -




:': N’:;')ﬁv;f’s"i. Nfﬁ::ta Hw—:%?%"" npxr:ﬁg:xg:“ % @ HaumenoBanue @ Description o Désignation o Benennung G Denominacion
1 +21214-1002011-20 1 Bnok uuauHapos Cylinder block Bloc-cylindres Zylinderblock Bloque cilindros

2 +00001-0043299-01 5 3arnywka 40 vaweynas Cup stopper40 Obturateurcuvette 40 SchalenverschluRkappe40  Obturador40ataza

3 +00001-0043289-01 1 3arnywka 25 waweyHas Cup stopper 25 Obturateurcuvette 25 SchalenverschluRkappe25  Obturador25ataza

4 +21010-1006050-00 1 Manew Pin Ergot limiteur Bolzen Perno

5 +21083-1002046-00 2 3arnywka Plug Obturateur Stopfen Obturador

6 +00001-0001586-01 1 3arnywka 16 coepuyeckas Spherical plug 16 Obturateursphériquel6 Stopfenl16 Obturador esférico 16
7 +00001-0042343-30 10 Bont M10x1,25x65 BoltM10x1.25x65 BoulonM10x1,25x65 SchraubeM10x1,25x65 TornilloM10x1,25x65
8 +21010-1002040-00 2 Brynka YCTaHOBOYHAS Mountingbush Douille de centrage Stellhilse Buje ajuste

9 +21010-1002042-00 2 Brynka YCTaHOBOYHAS Mountingbush Douille de centrage Stellhilse Buje ajuste

10 +21120-3855020-00 ~ 1 Jlatyuk  petoHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado

10 +21120-3855020-01 ~ 1 Jlatyuk  petoHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado

11 +00001-0060436-21 1 Bont MB8x25 BoltM8x25 BoulonM8x25 Schraube M8x25 Tornillo M8x25

12 +21214-1002011-00 (02_:53’11-%?131) 1 Bnok uuauHapos Cylinder block Bloc-cylindres Zylinderblock Bloque cilindros

-33-

A100




Catalogue LADA 4x4 12.2008

12
1
2
13
; 4
3 14
4
5 16
1815
6
18
7
8
9
10
11
21214-20
Fonoska 6510ka UMNUHAPOB 2131-41
Cylinder block head
Al01 Cﬁllz;]sseer oernes
Zylinderkopf
Culata

-34-




:.; N’fﬁv;?s"i. Nfﬁ::ta H°M_EB_§art ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +00001-0058962-11 8 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
2 +00001-0011977-73 8 lllaitba 6 npyxmuHHas konmueckas Springwasher6,tapered  Rondelle aressortconique 6 Federscheibe6 Arandela 6 elastica
3 +21010-1003275-00 2 MMnacTuHa nepegHss Plate, front Plague defixationavant Blechstlick vorn Ig?gé(;%elantera
4 +00001-0035410-21 7 Wnunbka M6x18 StudM6x18 GoujonM6x18 StiftM6x18 EspéarragoM6x18
4 +00001-0035412-21 1 lWnunbka M6x22 StudM6x22 GoujonM6x22 Stift M6x22 Espéarrago M6x22
5 +21213-1003271-01 10 Bont Bolt Boulon Schraube Tornillo
6 +21110-3706042-00 1 Konbuo ynnoTHuTenbHoe Sealingring Bagued'étanchéité Dichtring Anillode
empaguetadura
7 +21110-3706040-00 ~ 1 Jlatank a3 rasopacnpepenenns  Cam phaser Capteur d'arbre a cames Nockenwellensensor Sensorfases
distribucién de gas
7 +21110-3706040-01 ~ 1 Jlatank a3 rasopacnpepenenns Cam phaser Capteur d'arbre a cames Nockenwellensensor Sensorfases
distribucién de gas
7 +21110-3706040-02 ~ 1 Jlatank a3 rasopacnpepenenns Cam phaser Capteur d'arbre a cames Nockenwellensensor Sensorfases
distribucién de gas
8 +00001-0005194-01 1 Waii6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela6
9 +00001-0009024-21 1 Bont M6x20 Bolt M6x20 BoulonM6x20 Schraube M6x20 Tornillo M6x20
10 +00001-0060441-30 1 Bont M8x45 BoltM8x45 BoulonM8x45 Schraube M8x45 Tornillo M8x45
11 +00001-0011980-73 1 |llait6a 8 npyxuHHas KoHuyeckas Springwasher8,tapered  Rondelle aressortconique8 Federscheibe8 Arandela8 elastica
12 421212-1003260-00 1 Kpbllwka ronoBkuM LMAMHAPOB Valve cover Couvre-culasse Zylinderkopfdeckel %%r[])lg?ie culata
13 +21010-1003276-00 6 MnactuHa 6GokoBas Plate, side Plaque defixationlatérale  Blechstiick seitlich Placa lateral
14 +21010-1003270-00 1 MNpoknagka KpbiluKkM FONOBKM Valve cover gasket Jointde couvre-culasse Zylinderkopfdeckel-Dichtung Juntatapaculata
LUMAMHAPOB
15 +21214-1003011-30 1 TonoBka 6noka LMAMHAPOB Cylinder head Culasse Zylinderkopf Culata
16 +00001-0002697-50 3 MMpobka 18x1,5 KkoHM4eckas Taperplug18x1.5 Bouchonconique18x1,5 VerschluRschraube mit Tapo6nconico18x1,5
Kegelgewinde18x1,5
17 +00001-0002699-50 1 Mpobka 28x1,5 koHMueckas Taperplug28x1.5 Bouchonconique28x1,5 VerschluRschraube mit Tapo6nconico28x1,5
Kegelgewinde28x1,5
18 +21213-1003020-10 ~ 1 Mpoknagka ronoskn umnungpos  Cylinder head gasket Jointde culasse Zylinderkopfdichtung Juntade laculata
18 +21213-1003020-12 ~ 1 Mpoknagka ronoskn umnungpos  Cylinder head gasket Jointde culasse Zylinderkopfdichtung Juntade laculata

-35-

A101




O~NO O R WDN -

Catalogue LADA 4x4 12.2008

A100

15

16

2

A110

Kaptep macnsiHbiin
Oil sump

Carter d'huile
Olwannenunterteil
Carter de aceite

- 36 -

21214-20
2131-41




n. | Neuss. | flara Homep peranu Mpumensiemocts JKon | Description Désignation Benennun Denominacion
It. [Notif. N. [Not.Data Part N. Application |QTY @ Hamenosanme D P @ g LD 9 LE
1 +00001-0061008-11 3 Traitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
2 +00001-0011980-73 3 llaitba 8 npyxuHHas KoHuueckas Springwasher 8, tapered Rondelle aressortconique 8 Federscheibe 8 A[a_ndelas elastica
conica
3 +00001-0035436-21 1 Wnunbka M8x30 Stud M8x30 Goujon M8x30 Stift M8x30 Esparrago M8x30
4 +21214-1011371-00 1 dukcartop Detent Fixateur Riegel Fijador
5 +21214-1011384-00 1 Konbuo ynnotHuTenbHoe Sealingring Bagued'étanchéité Dichtring Anillode
empaqguetadura
6 +00001-0015002-21 3 Wnunbka M6x16 StudM6x16 GoujonM6x16 Stift M6x16 EsparragoM6x16
7 +00001-0058962-11 5 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
8 +00001-0011977-73 17 Wait6a 6 npyxuHHas kouuueckas Springwasher 6, tapered Rondelle aressortconique 6 Federscheibe 6 Afandelaﬁ elastica
conica
9 +21214-1002058-00 1 Kpbiwka npueoga Timing cover Couvercle de commande Deckel Nockenwellenantrieb Tapade mando
9 +21214-1002058-10 (40,41) 1 Kpbiwka npusopa Timing cover Couvercle de commande Deckel Nockenwellenantrieb Tapademando
10 +21010-1005034-01 ~ 1 CanbHuk KoneHeana nepegHuit Oil seal, crankshaft, front Garniture d'étanchéité AV de Wellendichtringvorne Reténdel cigtieial
vilebrequin delantero
10 +21010-1005034-02 ~ 1 CanbHuk KoneHsana nepeaHwuii Oil seal, crankshaft, front Garniture d'étanchéité AV de Wellendichtring vorne Reténdel ciguenial
vilebrequin delantero
10 +21010-1005034-03 ~ 1 CanbHuk konensana nepemHuit QOil seal, crankshaft, front Garniture d'étanchéité AVde Wellendichtringvorne Reténdel ciguenial
vilebrequin delantero
10 +21214-1005040-00 (40,41) 1 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén
1 +00001-0009024-21 12 Bont M6x20 Bolt M6x20 BoulonM6x20 Schraube M6x20 Tornillo M6x20
12 +21010-1002064-00 ~ 1 Mpoknagka nepeaHeit KpbilKK Cylinder block front cover  Jointdu couvre-culasse Dichtung f. vorderen Juntatapadelantera
6noka LMAMHAPOB gasket Zylinderblockdeckel bloque cilindros
12 +21070-1002064-00 ~ 1 Mpoknagka nepeaHeit KpbilKK Cylinder block front cover  Jointdu couvre-culasse Dichtungf. vorderen Juntatapadelantera
6noka LMAMHAPOB gasket Zylinderblockdeckel bloque cilindros
12 +21070-1002064-01 ~ 1 Mpoknagka nepeaHeit KpbilKK Cylinder block front cover  Jointdu couvre-culasse Dichtungf. vorderen Juntatapadelantera
610Ka  LMAMHAPOB gasket Zylinderblockdeckel bloque cilindros
12 +21070-1002064-02 ~ 1 MNpoknagka nepepHeit Kpbilkm Cylinder block front cover  Jointdu couvre-culasse Dichtungf. vorderen Juntatapadelantera
610Ka  LMAMHAPOB gasket Zylinderblockdeckel bloque cilindros
12 +21214-1002064-00 (40,41) 1 Mpoknagka nepeaHei KpbiwkKu Cylinder block front cover  Jointdu couvre-culasse Dichtungf. vorderen Juntatapadelantera
6noka LMAMHAPOB gasket Zylinderblockdeckel bloque cilindros
13 +21010-1009070-00 1 Mpoknagka Gasket Joint Dichtung Junta
14 +21230-1009010-00 1 Kaptep wmacnsubiii Oil sump Carter d'huile Kurbelgehause-Unterteil Carter de aceite
15 +00001-0035437-21 2 Wnunbka M8x35 StudM8x35 GoujonM8x35 Stift M8x35 Espéarrago M8x35
16 +00001-0005196-01 2 |lait6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela8
17 +21010-1005155-10 ~ 1 Mpoknanka pepxartens Gasket, retainer Jointde porte-garniture Halterdichtung Juntade portaretén
17 +21070-1005155-00 ~ 1 MNpoknagka pepxartens Gasket, retainer Jointde porte-garniture Halterdichtung Juntade portaretén
18 +21010-1005160-02 ~ 1 CanbHuk konewBana 3agHuit QOil seal, crankshaft, rear Garniture d'étanchéité AR de Wellendichtring hinten Reténdel cigtiefal
vilebrequin trasero
18 +21010-1005160-03 ~ 1 CanbHuk KoneHBana 3agHwii Oil seal, crankshaft, rear Garniture d'étanchéité AR de Wellendichtring hinten Reténdel ciguenial
vilebrequin trasero
18 +21214-1005162-00 (40,41) 1 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén
19 +21010-1005153-00 1 [lepxatens 3agHero canbHuka Retainer, oil seal Porte-garnitured'étanchéité Halter f. Wellendichtring, Portareténtrasero
arriere hinten
20 +00001-0019444-01 2 Bont M6x16 ¢ kBampaTHO Square-headboltM6x16 Boulon M6x16 atéte carrée Vierkantenschraube M6x16 Tornillo M6x16 de
FONOBKOV cabezacuadrada
21 +21214-1002046-00 1 3arnywka Plug Obturateur Stopfen Obturador
22 +21080-1106171-00 ~ 1 Mpoknagka 1,2 mm Gasket 1.2 mm Joint 1,2 mm Dichtung 1,2 mm Juntal,2mm
22 +21080-1106171-01 ~ 1 Mpoknagka 1,2 mm Gasket 1.2 mm Joint1,2 mm Dichtung 1,2 mm Juntal,2mm
23 +00001-0011974-73 19 WWait6a 6 cneumanbHas Special washer 6 Rondelle spéciale 6 Sonderscheibe6 Arandela6 especial
24 +00001-0009021-21 19 Bont M6x14 BoltM6x14 BoulonM6x14 Schraube M6x14 Tornillo M6x14
25 +00001-0043253-01 1 MNpobka 22x1,5 koHMyeckas Taperedplug22x1.5 Bouchonconique22x1,5 VerschluRschraube mit Tapoénconico22x1,5

Kegelgewinde22x1,5

-37 -

A110




Catalogue LADA 4x4 12.2008

11
12
1413
1
2
3 15
16
A110
4
A630]|
A631]] 2
6
7
) 5 17
8 10
21214-20
Ban koneH4aTbii U MAaX0OBUK 2131-41
Crankshaft and flywheel
A120 | Viicbrequin et voiant
Kurbelwelle und Schwungrad
Ciguefal y volante

- 38 -



n. | Newss. | flara Homep geranu Npumensemocts JKon | Description Désignation Benennun Denominacion
It. [Notif. N. [Not.Data Part N. Application |QTY @ Hamenosanme D P @ g LD 9 LE
1 +00001-0032764-01 1 Bunt M6x20 Screw M6x20 Vis M6x20 Schraube M6x20 Tornillo M6x20
2 +00001-0005164-70 1 Waitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
3 +21120-3847010-00 ~ 1 [latunk nonoxeHus KoneHeana Crankshaft positionsensor Capteurde vilebrequin Induktionsgeber Captadordeinduccion
3 +21120-3847010-04 ~ 1 [latunk nonoxeHus KoneHeana Crankshaft positionsensor Capteurde vilebrequin Induktionsgeber Captadordeinducciéon
4 +21214-1005058-10 ~ 1 Wkne koneHsana Crankshaftdamperpulley  Poulie de vilebrequin avec Schwingungsdampfer Amortiguador
AeMndupyow it amortisseur
4 +21214-1005058-11 ~ 1 Wkne koneHsana Crankshaftdamperpulley  Poulie de vilebrequin avec Schwingungsdampfer Amortiguador
AeMndupyow it amortisseur
5 +21230-1005012-00 1 Ban koneHuarblit Crankshaft Vilebrequin Kurbelwelle Ciguerial
6 +21230-1005030-00 1 3Besgouka KoneHsana Sprocket, crankshaft Pignondevilebrequin Kettenrad Ruedadentadade
ciguefial
7 +00001-0002059-20 1 llUnoHka cermeHTHas Woodruff key Clavettedisque Scheibenkeil Chavetadedisco
8 +21213-1005015-00 1 Ban KkoneHuarblit Crankshaft Vilebrequin Kurbelwelle Ciguerial
9 +00001-0043282-01 4 3arnywka 10 yvaweyHas Cup stopper 10 Obturateurcuvette 10 SchalenverschluRkappe 10 Obturador 10 ataza
10 +21010-1701031-00 ~ 1 Nopwunuuk Bearing Roulement Lager Cojinete
10 +21010-1701031-01 ~ 1 Nopwunuuk Bearing Roulement Lager Cojinete
10 +21010-1701031-02 ~ 1 Nopwunuuk Bearing Roulement Lager Cojinete
10 +21010-1701031-03 ~ 1 Nopwunuuk Bearing Roulement Lager Cojinete
1 +21010-1005183-00 ~ 1 Nonykonbuo Half-ring Demi-rondelle Anlaufscheibe Semianillo
1 +21010-1005183-01 ~ 1 Nonykonbuo Half-ring Demi-rondelle Anlaufscheibe Semianillo
12 +21060-1005183-00 1 Nonykonbuo Half-ring Demi-rondelle Anlaufscheibe Semianillo
13 +21213-1005115-00 1 MaxoBuk Flywheel Volant Schwungrad Volante
13 +21230-1005115-00 (40,41) 1 MaxoBuk Flywheel Volant Schwungrad Volante
14 +21010-1005126-00 3 WTNGT yCTaHOBOYHBIIA Dowel pin Pieddecentrage Stellstift Pasadorde ajuste
15 +21010-1005127-00 6 Bont M10x1,25x23,5 BoltM10x1.25x23.5,self-  BoulonM10x1,25x23,5 SchraubeM10x1,25x23,5 TornilloM10x1,25x23,5
CaMOKOHTPSALLMIACS locking autobloquant selbstsperrende autoblocante
16 +21010-1005128-00 1 |laitba 6onToB Washer, bolts Rondelledeboulons Scheibe Arandela
17 +21010-1000102-01 * 1 KomnnekT kopeHHbix Bknagbiweit Setofmainbearingshells Jeude coussinets de paliers Hauptlagerschalensatz Juego casquillosde
devilebrequin bancada
17 +21010-1000102-11 * 1 KomnnekT kopeHHbix Bknagbiweit Setofmain bearing shells - Jeude coussinets de paliers Hauptlagerschalensatz-0,25 Juego casquillosde
0,25 MM 0.25mm devilebrequin-0,25 mm bancada-0,25mm
17 +21010-1000102-12 * 1 KomnnekT kopeHHbix Bknagbiweit Setof main bearing shells - Jeude coussinets de paliers Hauptlagerschalensatz-0,50 Juego casquillosde
0,50 MM 0.50 mm de vilebrequin-0,50 mm bancada-0,50 mm
17 +21010-1000102-13 * 1 KomnnekT kopeHHbix Bknagbiweit Setof main bearing shells - Jeude coussinets de paliers Hauptlagerschalensatz-0,75 Juego casquillosde
—0.75 mm 0.75 mm devilebrequin-0,75 mm bancada-0,75mm
17 +21010-1000102-14 * 1 KomnnekT kopeHHbix Bknagbiweit Setof main bearing shells - Jeude coussinets de paliers Hauptlagerschalensatz-1,00 Juego casquillosde
~1.00 MM 1.00 mm de vilebrequin-1,00 mm bancada-1,00 mm
17 +21010-1000102-15 * 1 KomnnekT kopeHHbix Bknagbiweit Setof main bearing shells - Jeude coussinets de paliers Hauptlagerschalensatz-0.05 Juego casquillosde
—0.05 MM 0.05mm de vilebrequin-0.05 mm bancada-0.05mm
17 +21010-1000102-40 * 1 KomnnekT kopeHHbix Bknagbiweii Setofmainbearingshells Jeude coussinets de paliers Hauptlagerschalensatz Juego casquillosde
devilebrequin bancada
17 +21010-1000102-41 * 1 KomnnekT kopeHHbix Bknagbiweii - Setof main bearing shells - Jeude coussinets de paliers Hauptlagerschalensatz-0.125 Juego casquillosde
0.125 mm 0.125mm devilebrequin-0,125 mm bancada-0,125mm
17 +21010-1000102-42 * 1 KomnnekT kopeHHbix Bknagbiweii - Setof main bearing shells - Jeude coussinets de paliers Hauptlagerschalensatz-0.25 Juego casquillosde
0.25 MM 0.25mm devilebrequin-0.25 mm bancada-0.25mm
17 +21010-1000102-43 * 1 KomnnekT kopeHHbix Bknagbiweii - Setof main bearing shells - Jeude coussinets de paliers Hauptlagerschalensatz-0.50 Juego casquillosde
0.50 MM 0.50 mm de vilebrequin-0.50 bancada-0.50
17 +21010-1000102-44 * 1 KomnnekT kopeHHbix Bknagbiweii - Setof main bearing shells - Jeude coussinets de paliers Hauptlagerschalensatz-0.75 Juego casquillosde
0.75 Mm 0.75mm devilebrequin-0.75 bancada-0.75
17 +21010-1000102-45 * 1 KomnnekT kopeHHbix Bknagbiweii - Setof main bearing shells - Jeude coussinets de paliers Hauptlagerschalensatz-1.0 Juego casquillosde
1.0 Mm 1.0 mm devilebrequin-1.0 bancada-1.0

-39 -

A120




Catalogue LADA 4x4 12.2008

2
1
2
3
7
4 6
8
21214-20
LLaTyHbl 1 NOPLUHK 2131-41
A130 Connecting rods and pistons

Bielles et pistons
Pleuel und Kolben
Bielas y pistones

- 40 -




n. | Noeuss. Bara Homep petanu MpumensemocTsb |Kon - fei : PR
Tt TNott. N TNotDa _M_Part = Application [aTY @ HaumeHoBaHne @ Description o Désignation o Benennung G Denominacion

1 +21213-1004015-00 4*) Mopuwenb, knacc A Piston, class A Piston, classe A Kolben, Klasse A Pistén, clase A

1 +21213-1004015-02 4*) MopuweHb, knacc C Piston, class C Piston, classe C Kolben, Klasse C Piston, clase C

1 +21213-1004015-04 4*) Mopuwewsb, knacc E Piston, class E Piston, classe E Kolben, Klasse E Pistén, clase E

1 +21213-1004015-31 4*) MoplweHb peMOHTHbI +0,4 MM Oversize piston +0.4 mm  Pistonde réparation +0,4 Kolben, ReparaturmaR+0,4  Pistén +0,4 mm

mm mm
1 +21213-1004015-32 4*) MopweHb peMOHTHbI +0,8 MM Oversize piston +0.8 mm  Pistonde réparation +0,8 Kolben, ReparaturmaR+0,8  Pistén +0,8 mm
mm mm

2 +21213-1004022-00 8 Konbuo cTonopHoe Circlip Bagued'arrét Haltering Anillo de fijacién

3 +21083-1000100-00 * 1 KomnnekT nopuiHesbix konel Setof pistonrings 82,0 Jeude segmentsdepiston  Kolbenringsatz82,0 Juegodeanillos 82,0
82,0 82,0

3 +21083-1000100-31 * 1 KomnnekT nopLIHEBLIX KoneLl Set of piston rings +0.4 mm Jeude segmentsde piston  Kolbenringsatz +0,4 mm Juego de anillos +0,4
+0,4 MM +0,4 mm mm

3 +21083-1000100-32 * 1 KomnnekT nopuiHesbix konel Set of piston rings +0.8 mm Jeude segmentsde piston  Kolbenringsatz +0,8 mm Juego de anillos +0,8
+0,8 MM +0,8 mm mm

3 +21083-1004029-00 * 1 KomnnekT nopLIHEeBbIX Konell Setof pistonrings 82,0 Jeude segmentsdepiston  Kolbenringsatz82,0 Juegode anillos 82,0
82,0 82,0

4 +21010-1000104-10 * 1 Komnnekt watynHbix Bknagbiweit Setofbigend bearing shells Jeude coussinetsde bielle  Pleuellagerschalensatz Juegode casquillosde

biela

4 +21010-1000104-11 7 1 Komnnekt watynHbix Bknagwbiweit Setofbigend bearing shells Jeu de coussinets de bielle - Pleuellagerschalensatz-0.25 Juego de casquillosde
—-0.25 Mm -0.25 mm 0.25mm mm biela -0.25 mm

4 +21010-1000104-12 A 1 Komnnekt watyHHbix Bknagbiwein Setof big end bearing shells Jeu de coussinets de bielle - Pleuellagerschalensatz-0.50 Juegode casquillos de
—0.50 MM -0.50 mm 0.50 mm mm biela -0.50 mm

4 +21010-1000104-13 ~ 1 Komnnekt watynHbix Bknagbiweit Setofbigend bearing shells Jeu de coussinets de bielle - Pleuellagerschalensatz-0.75  Juego de casquillosde
-0.75 mm -0.75 mm 0.75mm mm biela-0.75 mm

4 +21010-1000104-14 7 1 Komnnekt watyHHbix Bknagbiwein Setof big end bearing shells Jeu de coussinets de bielle - Pleuellagerschalensatz-1.00 Juegode casquillos de
~1.00 MM -1.00 mm 1.00 mm mm biela-1.00 mm

4 +21010-1000104-15 ~ 1 Komnnekt watynHbix Bknagbiweit Setofbigend bearing shells Jeu de coussinets de bielle - Pleuellagerschalensatz-1.00 Juego de casquillosde
-1.00 mm -1.00 mm 1.00 mm mm biela-1.00 mm

4 +21010-1000104-40 * 1 Komnnekt watyHHbix Bknagbiwein Setof big end bearing shells Jeu de coussinets de bielle  Pleuellagerschalensatz Juegode casquillosde

biela

4 +21010-1000104-41 7 1 Komnnekt watyHHbix Bknagbiwein Setof big end bearing shells Jeu de coussinets de bielle - Pleuellagerschalensatz-0.125 Juego de casquillos de
~0.125 MM -0.125mm 0.125mm mm biela-0.125 mm

4 +21010-1000104-42 * 1 Komnnekt watynHbix Bknagbiweit Setofbigend bearing shells Jeu de coussinets de bielle - Pleuellagerschalensatz-0.25 Juego de casquillosde
—-0.25 Mm -0.25 mm 0.25mm mm biela -0.25 mm

4 +21010-1000104-43 * 1 Komnnekt watyHHbix Bknagbiwein Setof big end bearing shells Jeu de coussinets de bielle - Pleuellagerschalensatz-0.50 Juego de casquillos de
—0.50 MM -0.50 mm 0.50 mm mm biela -0.50 mm

4 +21010-1000104-44 * 1 Komnnekt watynHbix Bknagwbiweit Setofbigend bearing shells Jeu de coussinets de bielle - Pleuellagerschalensatz-0.75  Juego de casquillosde
-0.75 mm -0.75 mm 0.75mm mm biela-0.75 mm

4 +21010-1000104-45 * 1 Komnnekt watyHHbix Bknagbiwein Setof big end bearing shells Jeu de coussinets de bielle - Pleuellagerschalensatz-1.00 Juegode casquillos de
~1.00 MM -1.00 mm 1.00 mm mm biela-1.00 mm

5 +21213-1004020-00 4*) MNanew, nopiukesoi, knacc 1 Gudgeonpin, class 1 Axe de piston, classe 1 Kolbenbolzen,Klasse 1 Perno de pistén clase 1

5 +21213-1004020-01 4*) Manew, nopLuiHeBoil, knacc 2 Gudgeon pin, class 2 Axe de piston, classe 2 Kolbenbolzen, Klasse 2 Perno de piston clase 2

5 +21213-1004020-02 4*) Manewu, nopuHesoil, knacc 3 Gudgeon pin, class 3 Axe de piston, classe 3 Kolbenbolzen,Klasse 3 Perno de piston clase 3

6 +21213-1004045-00 4%) llatyn, knacc 1 Connectingrod, class 1 Bielle, classe 1 Pleuelstange, Klasse 1 Biela, clase 1

6 +21213-1004045-01 4*) Llatyn, knacc 2 Connecting rod, class 2 Bielle, classe 2 Pleuelstange, Klasse 2 Biela, clase 2

6 +21213-1004045-02 4%) Ularyn, knacc 3 Connecting rod, class 3 Bielle, classe 3 Pleuelstange, Klasse 3 Biela, clase 3

7 +21213-1004062-00 8 Bont watyHa Bolt, connectingrod Boulondebielle Pleuelschraube Tornillo de biela

8 +00001-0025550-20 8 Taiika M9x1 Nut M9x1 Ecrou M9x1 Mutter M9x1 TuercaM9x1

-41 -

A130




Catalogue LADA 4x4 12.2008

18

A140

MexaHn3m razopacnpepnenuTesbHbiiA
Valve train

Mécanisme de distribution des gaz
Ventieltrieb

Mecanismo de distribucion de gas

- 42 -

21214-20
2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
Tt TNotif. N_TNot.Data Part N, Application [QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21100-3701686-00 8 Tlaitka Nut Ecrou Mutter Tuerca
2 +00001-0024307-21 7 Wnunbka M8x75 StudM8x75 GoujonM8x75 Stift M8x75 Esparrago M8x75
3 +00001-0011977-73 2 |llaitba 6 npyxuHHas konnyeckas Springwasher6,tapered  Rondelle aressortconique 6 Federscheibe6 Arandela 6 elastica
conica
4 +00001-0009024-21 2 Bont M6x20 BoltM6x20 BoulonM6x20 Schraube M6x20 Tornillo M6x20
5 +21010-1006018-00 1 ®naneu ynopHblit Thrustflange Bridede butée Anschlagflansch Bridatope
6 +21010-1003017-00 2 Brynka YCTaHOBOYHas Locatingbush Douille de centrage Stellhiilse Bujeajuste
7 +21214-1007116-30 8 Pulyar knanaua Rocker arm, valve Culbuteur Ventilhebel Balancin de lavalvula
8 +21010-1007028-00 16 Cyxapb knanaua Collet, valve Taquetdesoupape Ventilkegelstiick Dado de la valvula
9 +21010-1007025-00 8 Tapenka npyXuHbl Spring cap Cuvette de ressort Federteller Platillo del muelle
10 +21010-1007020-00 8 MMpyxuHa knanaHa HapyxHas Outer valve spring Ressort extérieur AuRenfeder Muelle exterior
11 +21010-1007012-01 4 KnanaH BbLINYCKHOI Outletvalve Soupaped'échappement Auslaf3ventil Valvulade escape
12 +21010-1007033-20 ~ 4 Brynka wanpasnsiowas +0,02 mm Guide sleeve +0.02 mm Guide de soupape +0,02 mm Fihrungsbuchse+0,02mm  Casquilloguia+0,02
mm
12 421010-1007033-22 ~ 4 Brynka Hanpasnsiowas +0,22 mm Guide sleeve +0.22 mm Guide de soupape +0,22 mm Fihrungsbuchse+0,22mm  Casquilloguia+0,22
mm
13 +21010-1007035-00 8 Konbuo cronopHoe Circlip Bagued'arrét Haltering Anillo de fijacion
14 +21010-1007010-00 4 Knanau BnyckHoiA Inletvalve Soupaped'admision EinlaRventil Valvulade admision
15 +21080-1007026-02 ~ 8 Konnayok macnootpaxatensunii  Oil deflector cap Capuchonpare-huile Ventilschaftdichtung Capacetedeflectorde
aceite
15 +21080-1007026-03 ~ 8 Konnayok macnootpaxatenshuii  Oil deflector cap Capuchonpare-huile Ventilschaftdichtung Capacetedeflectorde
aceite
16 421010-1007032-20 ~ 4 Brynka Hanpasnsiowas +0,02 mm Guide sleeve +0.02 mm Guide de soupape +0,02mm Fihrungsbuchse+0,02mm  Casquilloguia+0,02
mm
16 4+21010-1007032-22 ~ 4 Brynka Hanpasnsiowas +0,22 mm Guide sleeve +0.22 mm Guide de soupape +0,22 mm Fihrungsbuchse+0,22mm  Casquilloguia+0,22
mm
17 +21010-1007021-00 8 MpyxuHa knanaHa BHYTPEHHSS Inner valve spring Ressort intérieur Innenfeder Muelle interior
18 +21214-1006033-00 1 Kopnyc nopwmnHnkos Bearinghousing Chapeaude paliers Lagerrahmen Soporte delarbol de
levas
19 4+00001-0024308-21 2 lWnunbka M8x80 Stud M8x80 GoujonM8x80 Stift M8x80 EspéarragoM8x80
20 +21214-1006010-00 1 Ban pacnpepennTenbHblil Camshaft Arbre a cames Nockenwelle Arbol de levas
21 +00001-0043288-01 1 3arnywka 22 waweyHas Cup stopper 22 Obturateurcuvette 22 SchalenverschluRkappe22  Obturador22ataza
22 +00001-0061008-11 1 Tlaiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
23 +21214-1007180-30 1 Pamna wmacnonopaiowas Oil supply rail Tube de distributiond'huile ~ Olverteilerleiste Tubo distribuidor aceite
24 +21214-1007160-30 8 T'mgpoonopa pbiyara knanaHa Hydraulic valve lifter Butée hydrauliquedelinguet Hydraulischer Spielausgleich Apoyo hidraulicode
valvula
25 +21214-1007206-30 4 Brynka Bush Douille Buchse Buje
26 +21214-1007077-30 8 Brynka Bush Douille Buchse Buje
27 +21214-1007200-30 4 Mpocraska Spacerplate Intercalaire Zwischensttick Inserciéon
28 +21010-1007023-00 8 [laitba onopHas Backing washer Rondelle d'appui Unterlegscheibe Arandeladeapoyo
29 +21010-1007022-00 8 [laitba onopHas Backing washer Rondelle d'appui Unterlegscheibe Arandeladeapoyo

-43 -

A140




Catalogue LADA 4x4 12.2008

A140

20

21

12
16

K130

' A510

A500

22

23

A120

A150

Mpueop pacnpenennTenbHOro Bana
Camshaft drive

Commande d'arbre a cames
Nockenwellenantrieb

Mando del arbol de distribucion

- 44 -

21214-20
2131-41




:'; N’ftiv;?sli, Nfﬁ::ta Hw—:%?%"" npxr:ﬁg:xg:“ % @ HaumenoBanue @ Description o Désignation o Benennung G Denominacion

1 +21230-1006019-00 1 3sespouka pacnpenenutensHoro  Sprocket, camshaft Pignon d'arbre a cames Kettenrad Ruedadentadadearbol
gana delevas

2 +21230-1006020-00 1 3Besgouka pacnpenenuTenbHoro  Sprocket, camshaft Pignon d'arbre & cames Kettenrad Ruedadentadadearbol
gana delevas

3 +21010-1006021-00 2 [llainba Washer Rondelle Scheibe Arandela

4 +21010-1006022-00 2 [laitba cTonopHas Lockwasher Rondelle d'arrét Sicherungsblech Arandeladefijacion

5 +00001-0059707-21 2 Bont M10x1,25x25 BoltM10x1.25x25 BoulonM10x1,25x25 SchraubeM10x1,25x25 TornilloM10x1,25x25

6 +21010-1006082-00 ~ 1 Mpoknagka wataxutens uenu Gasket, tensioner Jointdetendeur Plungerdichtung Juntadeltensor

6 +21070-1006082-00 ~ 1 Mpoknagka wataxutens uenu Gasket, tensioner Jointdetendeur Plungerdichtung Juntadeltensor

6 +21070-1006082-01 ~ 1 Mpoknagka wataxutens uenu Gasket, tensioner Jointdetendeur Plungerdichtung Juntadeltensor

6 +21070-1006082-02 ~ 1 Mpoknagka wataxutens uenu Gasket, tensioner Jointdetendeur Plungerdichtung Juntadeltensor

6 +21214-1006082-00 (40,41) 1 Mpoknagka wataxutens uenu Gasket, tensioner Jointdetendeur Plungerdichtung Juntadeltensor

7 +21214-1006060-30 ~ 1 Hartaxutens uenm Hydraulic tensioner Tendeurdechaine Kettenspannvorrichtung, Tensordecadena
FUnpaBIMYECKMii hydraulique hydraulisch hidraulico

7 +21214-1006060-31 ~ 1 Hataxutens uenm Hydraulic tensioner Tendeurdechaine Kettenspannvorrichtung, Tensordecadena
FUApaBAMYECKMii hydraulique hydraulisch hidraulico

8 +00001-0002844-60 2 Mpoknaaka Gasket Joint Dichtring Junta

9 +21010-3506078-00 1 Bont nepenyckHoi Union bolt Boulonde by-pass Uberlaufschraube Tornillo de paso

10 421214-1006201-30 1 Tpybka nogsoma Macna Oil delivery pipe Tubed'amenéed'huile Olzulaufrohr Tubode alimentacion

1 4+00001-0058962-11 2 Taiika M6 Nut M6 Ecrou M6 Mutter M6 'éll'(ljeelﬁga M6

12 +00001-0011977-73 4 lllaitba 6 npyxmuHHas kowmyeckas Springwasher6,tapered  Rondelle aressortconique 6 Federscheibe6 Arandela 6 elastica

13 +00001-0035408-21 2 Wnunbka M6x14 StudM6x14 GoujonM6x14 Stift M6x14 E%rpl)la??ragoMﬁxM

14 +21214-1006090-01 1 Bawmak HaTaxutens Tensionershoe Patindetendeur Spannerschuh Zapatadeltensor

15 +21100-3701686-00 1 Taiika Nut Ecrou Mutter Tuerca

16 +21214-1006240-30 2 Cxoba B c6ope Clamp assy Etrier complet Klammer komplett Grapaenconjunto

17 +21214-1006203-30 1 KpoHwrTeitn Bracket Support Halter Soporte

18 +21010-1006098-00 1 Bont Bolt Boulon Schraube Tornillo

19 +21010-1006016-00 2 [UtuT yCTaHOBOYHBIIA Dowel pin Pieddecentrage Stellstift Pasadorde ajuste

20 +21214-1006100-01 1 YcnokouTens Vibration damper Patin amortisseur Kettendampfer Amortiguador

21 +21214-1006107-00 2 Bont Bolt Boulon Schraube Tornillo

22 +21230-1011220-00 1 3Be3pouka Sprocket Pignon Kettenrad Ruedadentada

23 +21214-1006040-00 ~ 1 Uens Chain Chaine Kette Cadena

23 +21214-1006040-03 ~ 1 Uens Chain Chaine Kette Cadena

- 45 -

A150




Catalogue LADA 4x4 12.2008

~ o O h

—
o O

11

12
13
14

15
16

18
19
20|17
21
22

A230

21214-20
Bak TonnMBHbLIN

Fuel tank
A200 Réservoir a carburant
Kraftstofftank
Depdsito de combustible

- 46 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
Tt TNotif. N_TNot.Data Part N, Application [QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +00001-0060433-21 4 Bont M8x18 BoltM8x18 BoulonM8x18 Schraube M8x18 Tornillo M8x18
2 +00001-0011981-73 4 lllaitba 8 npyxuHHas kowmueckas Springwasher8,tapered  Rondelle aressortconique 8 Federscheibe8 Arandela 8 eléstica
conica
3 +21214-1101010-20 (E-3) 1 Bak TOMAMBHbIA Fueltank Réservoir a carburant Kraftstofftank Depésitode
combustible
3 +21214-1101010-50 (E-4) 1 Bak TOMAMBHBIi Fueltank Réservoir & carburant Kraftstofftank Depositode
combustible
3 421214-1101010-60 (40,41) 1 Bak TONANBHbIA Fueltank Réservoir a carburant Kraftstofftank Depésitode
combustible
4 +21214-1139009-20 (40,41) 1 9nekTpobeHsoHacoc Electric fuel pump Pompe aessence électrique E-Kraftstoffoumpe Bombade combusible
eléctrica
5 +00001-0007940-11 9 Taitka M4 Hu3kas Thin nutM4 Ecrou bas M4 Flachmutter M4 Tuerca M4 baja
6 +00001-0011953-70 8 llaitba 4 npyxuHHas Spring washer 4 Rondelle élastique 4 Federscheibe4 Arandela4 elastica
7 +21214-1139009-10 1 9nekTpobensonacoc Electric fuel pump Pompe aessence électrique E-Kraftstoffpumpe Bomba de combusible
eléctrica
8 +21214-1139200-00 1 OunbTp ceTyatblil Screen filter Filtre a crépine Siebfilter Filtro de malla
9 +21214-1101138-20 1 TMpoknagka Gasket Joint Dichtung Junta
10 +21214-1101274-00 1 Konbuo OrpaHuyMTeNbHOE Collar Bague Ring Anillo
11 421214-1101011-20 (E-3) 1 Bak TONAUBHBbIIA Fueltank Réservoir a carburant Kraftstofftank Depdsitode
combustible
11 21214-1101011-40 (E-4) 1 Bak TOMAMBHbIA Fueltank Réservoir a carburant Kraftstofftank Depésitode
combustible
12 4+00001-0007259-11 1 Taitka M6 Hu3kas Thin nut M6 Ecrou bas M6 Flachmutter M6 Tuerca M6 baja
13 4+00001-0026444-01 1 Waitba 6 Washer 6 Rondelle 6 Scheibe6 Arandela6
14 +00001-0005164-70 1 lait6a 6 npyxuHnas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
15 4+21103-1103010-01 ~ 1 MNpobka TonnuBHoro 6aka Fuel filler cap Bouchonderéservoira Tankverschlufy Tapondedepésito
carburant combustible
15 4+21103-1103010-02 ~ 1 Npobka TonnueHoro Gaka Fuel filler cap Bouchon de réservoira Tankverschlu Tapéndedeposito
carburant combustible
16 +00001-0026051-71 1 Waitba 4 cronopHas Lock washer 4 Rondelle d'arrét4 Sicherungsscheibe4 Arandela 4 defijacién
17 +21214-1101054-00 (E-3) 1 Tpy6a HanueHas Fuel filler Goulotte de remplissage Einfullrohr Tubodellenado
17 +21214-1101054-30 (E-4) 1 Tpy6a HanueHas Fuel filler Goulotte de remplissage Einfullrohr Tubodellenado
17 +21214-1101054-50 (40,41) 1 Tpy6a HanueHas Fuel filler Goulotte de remplissage Einfullrohr Tubodellenado
18 +21214-1101060-00 (E-3) 1 Tpy6a HanueHas Fuel filler Goulotte de remplissage Einfullrohr Tubodellenado
18 21214-1101060-30 (E-4) 1 Tpy6a HanueHas Fuel filler Goulotte de remplissage Einfullrohr Tubodellenado
18 21214-1101060-40 (40,41) 1 Tpy6a HanueHas Fuel filler Goulotte de remplissage Einfullrohr Tubodellenado
19 +21080-1101400-00 ~ 2 XomyT BWHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazaderaelicoidal
19 +21080-1101400-01 ~ 2 XomyT BWHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazaderaelicoidal
20 +21214-1101080-30 ~ 1 UnaHr CcoemuMHUTENbHbIN Connectinghose Tuyau de raccordement Verbindungsschlauch Manguerade unién
20 +21214-1101080-31 ~ 1 UnaHr CcoemuMHUTENbHbIN Connectinghose Tuyau de raccordement Verbindungsschlauch Manguerade unién
21 +21080-1300080-60 ~ 2 XomyT BWHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazaderaelicoidal
21 +21080-1300080-61 ~ 2 XomyT BWHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazaderaelicoidal
22 +21214-1101070-00 ~ 1 Wnaur 230 mMm Hose 230 mm Tuyau 230 mm Schlauch 230 mm Manguera 230 mm
22 +21214-1101070-01 ~ 1 Wnaur 230 mMm Hose 230 mm Tuyau 230 mm Schlauch 230 mm Manguera 230 mm

-47 -

A200




Catalogue LADA 4x4 12.2008

8
9
10| 7
1 1
2 12
A230 13
3 14
4 15
5
5 16
17
18

2131-41
Bak TonnMBHbLIN

Fuel tank
A201 Réservoir a carburant
Kraftstofftank
Depdsito de combustible




:.; N’fﬁv;?s"i. Nfﬁ::ta H°M_EB_§art ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +00001-0060433-21 4 Bont M8x18 BoltM8x18 BoulonM8x18 Schraube M8x18 Tornillo M8x18

2 +00001-0011981-73 4 lllaitba 8 npyxuHHas kowmueckas Springwasher8,tapered  Rondelle aressortconique 8 Federscheibe8 Arandela 8 eléstica

3 +21103-1101070-10 1 Wnanr Bo3pywHblit 250 MM Hose 250 mm Tuyau 250 mm Schlauch 250 mm K/Iogrllcgatjera 250mm

4 +21101-1103010-02 1 Mpobka Endcap Bouchon Stopfen Tapén

4 +21101-1103010-03 1 Mpobka Endcap Bouchon Stopfen Tapén

5 +21313-1101060-30 1 Tpy6a wanusHas Fuel filler Goulotte de remplissage Einflllrohr Tubodellenado

5 +21313-1101060-31 1 Tpy6a wanusHas Fuel filler Goulotte de remplissage Einflllrohr Tubodellenado

6 +21080-3401228-00 1 XomyT uexna peitku Clip Collier Schelle Abrazadera

7 +21313-1101010-30 1 Bak TONAMBHbIIA Fueltank Réservoir a carburant Kraftstofftank Depésitode

combustible

8 +00001-0007940-11 8 Taitka M4 Hu3kas Thin nutM4 Ecrou bas M4 Flachmutter M4 Tuerca M4 baja

9 +00001-0011953-70 8 llaitba 4 npyxuHHas Spring washer 4 Rondelle élastique 4 Federscheibe4 Arandela4 elastica
10 +21313-1139009-00 1 9nekTpobensonacoc Electric fuel pump Pompe aessence électrique E-Kraftstoffpumpe qumb_ade combusible
11 +21214-1101138-20 1 Mpoknaaka Gasket Joint Dichtung \?Uen(;glca
12 +21214-1101274-00 1 Konbuo orpaHnuutensHoe Collar Bague Ring Anillo
13 +21080-1300080-10 2 XoMyT BMHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazaderaelicoidal
13 +21080-1300080-61 2 XoMyT BMHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazaderaelicoidal
14 +21080-1101400-00 2 XoMyT BMHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazaderaelicoidal
15 +21313-1101080-30 1 UnaHr COemMHUTENbHbIN Connectinghose Tuyau de raccordement Verbindungsschlauch Mangueradeunion
16 +00001-0038321-01 1 Taiika M6 ¢ 3ybuatbim Gyptukom  Toothed collar nutM6 Ecrou M6 a collet denté ZahnbundmutterM6 '(Ij'uercda M6 de collar
17 21099-1101082-00 1 XomyT Clip Collier Bandschelle A%Taa}a%era
18 +21313-1101266-30 1 Mpoknaaka Gasket Joint Dichtung Junta

- 49 -

A201




Catalogue LADA 4x4 12.2008

17

—

WM

9 (11
12

A200;

14
13|15
10

16 20

21214-20

TpyOonpoBoAabl TONJ/IMBHbIE
Fuel lines

A210 Canalisations de carburant

Kraftstoffleitungen

Tuberia de combustible

- 50 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
Tt TNotif. N_TNot.Data Part N, Application [QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +00001-0038246-11 1 Bont M6x25 ¢ npyXuHHOIA Bolt M6x25 w/spring BoulonM6x25avecrondelle Schraube M6x25 mit Tornillo M6x25 con

wait6oit washer élastique Federring arandelaelastica
2 4+00001-0026444-01 1 Waitba 6 Washer 6 Rondelle 6 Scheibe6 Arandela6
3 +00001-0038321-01 2 Taiika M6 c 3y6uatbiv Gyptukom  Toothed collar nut M6 Ecrou M6 a collet denté ZahnbundmutterM6 Tuerca M6 de collar
dentado
4 +21120-1117020-00 1 KpoHwTeiin Bracket Support Halter Soporte
5 +21214-1104140-00 1 KpoHwTeiin Bracket Support Halter Soporte
6 +21214-1104141-00 1 KpoHwTeiin Bracket Support Halter Soporte
7 +21214-1104142-00 1 Ckoba Clamp Etrier Klammer Grapa
8 +21214-1104212-00 1 Tpybka TonnmeHOro dunbTpa Pipe, fuelfilter Tube defiltre acarburant  Kraftstoffilter-Rohr Tubo delfiltro de
combustible
9 +21214-1104017-10 1 Tpybka TomnmsHas Fuel pipe Tube d'arrivée de carburant  Kraftstoffrohr Tubode combustible
10 +21214-1104220-10 2 [Unaur nepepHuii  CIMBHOIA Return hose, front Tuyaude retour avant Schlauch,vorne Mangueradedrenaje
delantera
11 21214-1104034-10 1 Tpy6ka Tonnusonopawwas Fuel supply pipe Tube d'arrivée de carburant  Kraftstoffleitung Tubode combustible
12 +21214-1104226-00 1 lWnaur 6en3obaka Fuel supply hose, fueltank Tuyau d'arrivée de carburant Tankschlauch Manguerade
TONAMBONOAAIOW N alimentacion
13 +21214-1104012-10 1 Tpybka cnusHas Return pipe Tube deretour Rucklaufleitung Tubodedrenaje
14 +21214-1104218-00 1 naHnr GeH3o06aka CIUBHOI Return hose, fueltank Tuyaud'évacuationde Tank-Rucklaufleitung Manguerade drenaje de
réservoir a carburant tanque
15 21214-1104032-10 1 Tpybka cnusHas Return pipe Tubederetour Ruicklaufleitung Tubodedrenaje
16 421073-1104089-00 1 YnnotHutens Grommet Jointd'étanchéité Dichtung Empaquetadura
17 4+21120-1117010-02 1 Ouabtp TONAMBHBI Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
17 4+21120-1117010-03 1 Ouabtp TONAMBHBI Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
17 4+21120-1117010-04 1 Ouabtp TONAMBHBI Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
17 4+21120-1117010-05 1 Ouabtp TONAMBHBI Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
18 +21214-1104222-10 1 Tpybka ¢unbTpa €O WAAHTOM Pipe, fuel filter Tube defiltre acarburant  Kraftstoffilter-Rohr Tubo delfiltro de
combustible
19 +21214-1104047-00 1 Ckoba Clamp Etrier Klammer Grapa
20 +21214-1104136-00 2 Bunt Screw Vis Schraube Tornillo
21 +21214-1104116-20 2 3axuM KpOHWTEiiHa Clamp Bride de serrage de support Halterklemme Fiador del soporte
22 +21214-1104092-30 1 KponwTeiin Bracket Support Halter Soporte
23 +21214-1104013-00 1 Tpybka TonnMBHas nepeaHss Frontfuel pipe Tube d'arrivée de carburant  Kraftstoffzuleitungvorn Tubode combustible
avant delantero
24 +21120-1104252-00 11 Konbuo ynnoTHUTENbHOE Sealingring Bagued'étanchéité Dichtring Anillode
empaguetadura
24 +21120-1104252-03 11 Konbuo ynnoTHuTenbHoe Sealingring Bagued'étanchéité Dichtring Anillode
empagquetadura
25 +21110-1144025-02 1 Bunt peryngaropa aaenexus Pressure regulator screw  Vis de limiteur de pression ~ Stellschraubedes Tornillo regulador de
Druckreglers presion
26 +00001-0026053-71 1 Waitba 6 cronopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacién
27 +21214-1104054-00 1 Tpybka cnuBHas nepemHss Return pipe, front Tube devidange avant Kraftstoffriicklaufleitungvorn ~ Tubodedrenaje
delantero
28 +21214-1104092-20 1 KpoHwTeiin Bracket Support Halter Soporte

-51-

A210




Catalogue LADA 4x4 12.2008

A200

A211

40, 41
TpyOonpoBoAab! TONJ/IMBHbIE
Fuel lines
Canalisations de carburant
Kraftstoffleitungen
Tuberia de combustible

-52 -

21214-20




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
Tt TNotif. N_TNot.Data Part N, Application [QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21214-1104142-10 1 Ckoba Clamp Etrier Klammer Grapa
2 +21214-1104136-00 1 Buut Screw Vis Schraube Tornillo
3 +21214-1104116-00 1 3axum KpoHwTeiHa Clamp Bride de serrage de support Halterklemme Fiador del soporte
4 +21214-1104220-20 ~ 1 llinaur nepemHuii CAMBHOIA Return hose, front Tuyaude retour avant Schlauch,vorne Mangueradedrenaje
delantera
4 +21214-1104220-21 ~ 1 WnaHr nepenHnit CANBHOI Return hose, front Tuyaude retour avant Schlauch,vorne Mangueradedrenaje
delantera
5 421214-1104224-00 ~ 1 \linaHr nepemHuii CAMBHOI Return hose, front Tuyau de retour avant Schlauch,vorne Mangueradedrenaje
delantera
5 +21214-1104224-01 ~ 1 llinaur nepemHuii CAMBHOIA Return hose, front Tuyaude retour avant Schlauch,vorne Mangueradedrenaje
delantera
6 +21214-1104013-10 ~ 1 Tpybka TomauBHas nepenHss Frontfuel pipe Tube d'arrivée de carburant  Kraftstoffzuleitungvorn Tubode combustible
avant delantero
6 +21214-1104013-11 ~ 1 Tpybka TonnMBHas nepeaHss Frontfuel pipe Tube d'arrivée de carburant  Kraftstoffzuleitungvorn Tubode combustible
avant delantero
7 +21110-1144025-02 1 BuHT perynatopa nasneHns Pressure regulator screw  Vis de limiteur de pression  Stellschraube des Tornillo regulador de
Druckreglers presion
8 +00001-0026053-71 1 Waitba 6 cronopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacién
9 +21044-1104054-10 ~ 1 Tpybka cnuBHas nepemHss Return pipe, front Tube devidange avant Kraftstoffriicklaufleitungvorn ~ Tubodedrenaje
delantero
9 421044-1104054-11 ~ 1 Tpybka cnusHas nepepmsis Return pipe, front Tubedevidangeavant Kraftstoffricklaufleitungvorn  Tubodedrenaje
delantero
10 +21120-1117010-02 ~ 1 Ounbtp TONAMBHBIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
10 +21120-1117010-03 ~ 1 Ounbtp TONAMBHBIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
10 +21120-1117010-04 ~ 1 Ounbtp TONAMBHBIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
10 +21120-1117010-05 ~ 1 Ounbtp TONAMBHBIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
11 +21214-1104226-10 ~ 1 Wnaur 6eH3obaka Fuel supply hose, fueltank Tuyau d'arrivée de carburant Tankschlauch Manguerade
TONAUBONOAAKWUNA alimentacion
11 421214-1104226-11 ~ 1 lWnaur 6en3obaka Fuel supply hose, fueltank Tuyau d'arrivée de carburant Tankschlauch Manguerade
TONNUBONOAAI LM alimentacion
12 +21214-1104012-20 ~ 1 Tpybka cnusHas Return pipe Tube deretour Rucklaufleitung Tubodedrenaje
12 +21214-1104012-21 ~ 1 Tpybka cnusHas Return pipe Tube deretour Rucklaufleitung Tubodedrenaje
13 +21073-1104089-00 1 YnnotHutens Grommet Jointd'étanchéité Dichtung Empaquetadura
14 +00001-0038321-01 2 Taiika M6 c 3y6uateim Gyptukom  Toothed collar nut M6 Ecrou M6 acolletdenté ZahnbundmutterM6 Tuerca M6 de collar
dentado
15 +21120-1117020-00 1 KpoHwTeiin Bracket Support Halter Soporte
16 4+00001-0038246-11 1 Bont M6x25 G npyXuHHOIA Bolt M6x25 w/spring Boulon M6x25 avecrondelle Schraube M6x25 mit Tornillo M6x25 con
wait6oi washer élastique Federring arandelaelastica
17 +00001-0026444-01 1 Waitba 6 Washer 6 Rondelle 6 Scheibe6 Arandela6
18 +21214-1104017-20 ~ 1 Tpybka TomnmBHas Fuel pipe Tube d'arrivée de carburant  Kraftstoffrohr Tubode combustible
18 +21214-1104017-21 ~ 1 Tpybka TomnmBHas Fuel pipe Tube d'arrivée de carburant  Kraftstoffrohr Tubode combustible
19 +21120-1104252-00 ~ 2 KomblLo ynnoOTHUTENbHOE Sealingring Bagued'étanchéité Dichtring Anillode
empaguetadura
19 421120-1104252-03 ~ 2 KonbLo YNAOTHUTENbHOE Sealingring Bagued'étanchéité Dichtring Anillode
empaguetadura

-53 -

A211




Catalogue LADA 4x4 12.2008

17
18
19

22
23

24
25

A340

31
32

25
24

A212

TpyOonpoBoAabl TONJ/IMBHbIE
Fuel lines

Canalisations de carburant
Kraftstoffleitungen

Tuberia de combustible

-54 -

2131-41




n. | Noeuss. Bara Homep petanu MpumensemocTsb |Kon D - Dési : B D PR
T AT T _M_Part o Avnlietion TaTY] @ HaumeHoBaHMe @ escription o ésignation o enennung G enominacion
1 +00001-0038246-11 1 Bont M6x25 ¢ NpyXWHHOI Bolt M6x25 w/spring Boulon M6x25 avecrondelle Schraube M6x25 mit Tornillo M6x25 con

waii6oi washer élastique Federring arandelaelastica
2 +00001-0026444-01 1 Wait6a 6 Washer 6 Rondelle 6 Scheibe6 Arandela6
3 +00001-0038321-01 2 Taiika M6 ¢ sy6uatbim Gyptukom  Toothed collar nut M6 Ecrou M6 a collet denté ZahnbundmutterM6 Tuerca M6 de collar
dentado
4 +21120-1117020-00 1 KponwTeitn Bracket Support Halter Soporte
5 +21314-1104012-00 1 Tpy6ka cnusHas Return pipe Tube deretour Rucklaufleitung Tubodedrenaje
6 +21214-1104208-10 1 Wnawr TonnueHoro dunbTpa Fuelfilter hose Tuyau de filtre a carburant Kraftstoffilter-Schlauch Manguera delfiltro de
combustible
7 +21314-1104032-00 1 Tpy6ka cnusHas Return pipe Tube deretour Rucklaufleitung Tubodedrenaje
8 +21314-1104017-00 1 Tpybka TonnueHas Fuel pipe Tube d'arrivée de carburant Kraftstoffrohr Tubo de combustible
9 +21214-1104220-10 1 Lnawr nepegHunit cnueHom Return hose, front Tuyau de retour avant Schlauch,vorne Mangueradedrenaje
delantera
10 +21314-1104034-00 1 Tpy6ka TOMnMBONOAalOWIAsd Fuel supply pipe Tube d'arrivée de carburant  Kraftstoffleitung Tubo de combustible
11 +21313-1104078-00 1 Tpybka cnuHas 3sagHss Return pipe, rear Tube de retour arriére Rucklaufleitung, hinten Tubo de drenaje trasero
12 +21214-1104218-00 4 |llnanr 6eH306aka CHWBHOIA Return hose, fueltank Tuyaud'évacuationde Tank-Rucklaufleitung Mangueradedrenajede
réservoir a carburant tanque
13 21313-1104083-00 1 Tpybka cnuBHas 3sagHss Return pipe, rear Tube de retour arriére Rucklaufleitung, hinten Tubo de drenaje trasero
14 +21313-1104076-00 1 Tpy6ka TOmnMBONOAalOWLaAsd Fuel supply pipe, rear Tube d'arrivée de carburant, Kraftstoffleitung,hinten Tubo de combustible
3anHas arriere trasero
15 21313-1104080-00 1 Tpybka TonnueHas Fuel pipe Tube d'arrivée de carburant  Kraftstoffrohr Tubo de combustible
16 +21073-1104089-00 1 YnnoTtuutens Grommet Jointd'étanchéité Dichtung Empaquetadura
17 +21120-1117010-02 1 dunbtp TONAMBHBIIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
17 +21120-1117010-03 1 dunbtp TONAMBHBIIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
17 +21120-1117010-04 1 dunbtp  TONAMBHBIIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
17 +21120-1117010-05 1 dunbtp TONAMBHBIIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
18 +21214-1104212-00 1 Tpybka TonnusHOro ¢unbTpa Pipe, fuel filter Tube de filtre a carburant Kraftstoffilter-Rohr Tubo delfiltro de
combustible
19 +21214-1104222-10 1 Tpybka ¢unbTpa €O wWNAHrOM Pipe, fuel filter Tube de filtre a carburant Kraftstoffilter-Rohr Tubo delfiltro de
combustible
20 +21214-1104140-00 1 KponwTeitn Bracket Support Halter Soporte
21 +21214-1104141-00 1 KpoHwTeitn Bracket Support Halter Soporte
22 +21214-1104142-00 1 Ckoba Clamp Etrier Klammer Grapa
23 +21214-1104047-00 1 Ckoba Clamp Etrier Klammer Grapa
24 +21214-1104136-00 2 BUHT Screw Vis Schraube Tornillo
25 +21214-1104116-20 2 3axuM KpOHIWTeHa Clamp Bride de serrage de support Halterklemme Fiador del soporte
26 +21214-1104092-30 1 KpoHwTenH Bracket Support Halter Soporte
27 +21214-1104013-00 1 Tpybka TonnueHas nepegHss Frontfuel pipe Tube d'arrivée de carburant  Kraftstoffzuleitungvorn Tubo de combustible
avant delantero
28 +21120-1104252-00 15 Konbuo ynnoTHUTEnbHoOE Sealingring Bagued'étanchéité Dichtring Anillode
empaquetadura
28 +21120-1104252-03 15 Konbuo ynnoTHUTEnbHoOE Sealingring Bagued'étanchéité Dichtring Anillode
empaquetadura
29 +21110-1144025-02 1 Bunt perynatopa paenenus Pressure regulator screw  Vis de limiteur de pression  Stellschraubedes Tornillo regulador de
Druckreglers presion
30 +00001-0026053-71 1 LWait6a 6 cTonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
31 +21214-1104054-00 1 Tpy6ka cnuBHas nepenHss Return pipe, front Tubedevidange avant Kraftstoffricklaufleitungvorn  Tubodedrenaje
delantero
32 +21214-1104092-20 1 KpoHwTenH Bracket Support Halter Soporte

-55 -

A212




Catalogue LADA 4x4 12.2008

A420 15
16
1
A340 17
3 19
1 118
5 20
%
2|7
8 A230
9
10
21
11
-’ 22
13
14
A010

21214-20 (01)

Cucrtema ynaBnmsaHus napoB 6eH3uHa 2131-41 (02)

A220 Evaporative emission control system
Systéme d'adsorption de vapeurs d'essence

Tankentluftungsanlage

Sistema de captacién de vapores de gasolina

- 56 -




:'; N’ftiv;?sli, Nfﬁ::ta Hw—:%?%"" npxr:ﬁg:xg:“ % @ HaumenoBanue @ Description o Désignation o Benennung G Denominacion
1 +00001-0001685-90 5 Xomyr 12 Clip12 Collier 12 Schelle 12 mmd Abrazaderal2
2 +21214-1164009-50 1 Ancopbep co wnaxramn B cbope EVAP canisterassy Canister avec les tuyaux Benzindampfspeicher mit Conjunto del canistery
complet Schlauchenkomplett tubosflexibles
3 +21103-1164109-10 1 Wnaur 900 mm Hose 900 mm Tuyau 900 mm Schlauch 900 mm Manguera 900 mm
4 21214-1164244-00 1 Tpy6ka nepennss napootsopswas Vapourdischarge pipe, front Tubed'évacuationdes Dampfableitung,vorne Tubodeescapede
vapeursavant vapordelantero
5 +11180-1104410-00 1 Coegmuutens B c6ope Connectionassy Elément de liaison complet  Verbindungsstiickkomplett ~ Conexiénenconjunto
6 21214-1164245-00 1 Tpy6ka 200 mm Tube, 200 mm Tuyau 200 mm Rohr 200 mm Tubo 200 mm
7 +21103-1164010-01 1 Ancopbep Canister Canister Aktivkohlebehalter Adsorbedor
7 +21103-1164010-02 1 Ancopbep Canister Canister Aktivkohlebehalter Adsorbedor
7 +21103-1164010-03 1 Ancopbep Canister Canister Aktivkohlebehalter Adsorbedor
8 +00001-0026444-01 1 Waii6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela6
9 +00001-0009030-21 1 Bont M6x35 BoltM6x35 BoulonM6x35 Schraube M6x35 Tornillo M6x35
10 +00001-0005164-70 1 llaitéa 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
11 +21214-1164075-10 1 KpoHwTeiin Bracket Support Halter Soporte
12 +00001-0021647-11 1 Taitka M10x1,25 NutM10x1.25 EcrouM10x1,25 MutterM10x1,25 TuercaM10x1,25
13 +00001-0005168-70 1 lllaitéa 10 npyxuHHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela1l0elastica
14 +00001-0026386-01 1 Wai6a 10 Washer 10 Rondelle 10 Scheibe 10 Arandelal0
15 +00001-0009021-21 2 Bont M6x14 BoltM6x14 BoulonM6x14 Schraube M6x14 Tornillo M6x14
16 +00001-0011977-73 2 |llaitba 6 npyxuHHas konmyeckas Springwasher6,tapered  Rondelle aressortconique 6 Federscheibe6 Arandela 6 elastica
17 +21214-1164100-00 1 KponwrTeitn knanana Bracket, valve Supportde clapet Ventilhalter g%r;])lg?te devalvula
18 +21214-1164042-10 1 Knanan npopysku ancopbepa Canister purge solenoid Vannede purgeducanister Tankentliftungsventil Valvulade purgadel
19 421103-1164200-01 1 Knanan npopysku aacop6epa Canister purge solenoid Vannede purgeducanister Tankentliftungsventil 3%?\?&Eae§grpurga del
19 +21103-1164200-02 1 Knanan npopyskn aacop6epa Canister purge solenoid Vannede purgeducanister Tankentliftungsventil 33?3&:): Sljgrpurga del
19 +21103-1164200-03 1 Knanan npomysku ancopbepa Canister purge solenoid Vannede purgeducanister Tankentliftungsventil eléT%laedgrpurga del
20 4+21083-1164103-10 1 Wnaur 700 mm Hose 700 mm Tuyau 700 mm Schlauch 700 mm '?’?J%%rg%%%m
20 +21083-1164103-11 1 Wnanr 700 M. Hose 700 mm Tuyau 700 mm Schlauch 700 mm Tubo 700 mm
21 +00001-0003961-80 1 KonblLo ynaoTHUTENLHOE Sealingring Bagued'étanchéité Dichtring Anillode
empaguetadura
22 421214-1164084-00 (01) 1 Tpy6ka napooTBOAAWAs Vapourdischarge pipe Tubed'évacuationdes Dampfaustrittsrohr Tubodeescapede
22 +21314-1164084-00 (02) 1 Tpy6ka napooTBOAsLas Vapourdischarge pipe \'I/'?J%?eudr%vacuation des Dampfaustrittsrohr ¥?J?J?ere escapede
vapeurs vapor

- 57 -

A220




Catalogue LADA 4x4 12.2008

7_
8
1
9
2 10
11
3 12
4
13| 6
14
15
A220 16
5
5 17|
A200 18
A201 19
20
21214-20
Cuctema ynaesnmeaHus napos 6eH3uHa 2131-41 (01)
A230 Evaporative emission control system

Systéme d'adsorption de vapeurs d'essence
Tankentluftungsanlage
Sistema de captacién de vapores de gasolina

- B8 -




:'; N’ftiv;?sli, Nfﬁ::ta Hw—:%?%"" npxr:ﬁg:xg:“ % @ HaumenoBanue @ Description o Désignation o Benennung G Denominacion
1 +00001-0026052-70 2 |llaitba 5 ctonopHas Lock washer5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 de fijacién
2 +00001-0076710-01 2 BuuT camoHape3aowuii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
3 +00001-0003964-80 1 Kombuo ynnothutenbHoe 14x1,5 Sealingring14x1.5 Bagued'étanchéité14x1,5 Dichtring 14x1,5 Anillode
empaquetadural4xl1,5
4 +00001-0045702-80 (01) 2 Ckoba 24 Clamp 24 Etrier 24 Kabelschelle 24 Grapa?24
5 +00001-0001687-90 4 Xomyt 15,5 Clip15.5 Collier 15,5 Schelle 15,5 mmd Abrazaderal5.5
6 421214-1164005-00 (E-4) 1 Cenapatop B c6ope Separatorassy Séparateurcomplet Tankentliftungkomplett Conjuntodelseparador
6 +21214-1164005-10 ~ (E-9) 1 Cenapatop B c6ope Separatorassy Séparateurcomplet Tankentliftungkomplett Conjuntodel separador
6 +21214-1164005-11 ~ (E-3) 1 Cenapatop B cBope Separatorassy Séparateurcomplet Tankentliftungkomplett Conjuntodel separador
6 +21314-1164005-30 (01) 1 Cenapatop B c6ope Separatorassy Séparateurcomplet Tankentliftungkomplett Conjuntodel separador
7 +21214-1164242-10 1 Wnaur 1100 mm Hose 1100 mm Tuyau 1100 mm Schlauch 1100 mm Manguera1100 mm
8 421015-1104150-00 1 NepexogHuk Adapter Adaptateur Adapter Niple
9 +21103-1164087-10 1 Wnawr 170 mm Hose 170 mm Tuyau 170 mm Schlauch170mm Manguera170 mm
9 +21103-1164097-10 (o1) 1 Wnaur 700 mMm Hose 700 mm Tuyau 700 mm Schlauch 700 mm Manguera 700 mm
10 421210-1164130-00 1 KpoHwTeiin Bracket Support Halter Soporte
11 421070-1164034-01 1 Knanad rpaBuTaLMOHHBIA Gravity valve Soupapedegravité Roll-Over-Ventil Valvulade gravitacion
12 +21103-1164087-10 1 Wnawr 170 mm Hose 170 mm Tuyau 170 mm Schlauch170mm Manguera170 mm
12 +21103-1164109-10 (o1) 1 Wnaur 900 mm Hose 900 mm Tuyau 900 mm Schlauch 900 mm Manguera 900 mm
13 +21214-1164050-00 (E-4)(01) 1 Cenapatop Separator Séparateur Separator Separador
13 +21214-1164050-10 (E-3) 1 Cenapatop Separator Séparateur Separator Separador
14 4+00001-0005194-01 2 |llait6a 6 Washer 6 Rondelle 6 Scheibe6 Arandela6
15 +00001-0058962-11 2 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
16 +00001-0001685-90 4 Xomyt 12 Clip12 Collier 12 Schelle 12mmd Abrazaderal2
17 +21214-1101079-00 ~ 1 Wnaur 600 mMm Hose 600 mm Tuyau 600 mm Schlauch 600 mm Manguera 600 mm
17 +21214-1101079-01 ~ 1 Wnaur 600 mMm Hose 600 mm Tuyau 600 mm Schlauch 600 mm Manguera 600 mm
17 +21313-1101079-30 ~ (o1) 1 Wnaur 900mMm Hose 900 mm Tuyau 900 mm Schlauch 900 mm Manguera 900 mm
17 +21313-1101079-31 ~ (o1) 1 Wnavr 900mMm Hose 900 mm Tuyau 900 mm Schlauch 900 mm Manguera 900 mm
18 4+00001-0025995-71 2 |llaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe6 Arandela 6 defijacién
19 +00001-0058962-11 2 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
20 +21080-3401228-00 3 XomyT yexna peitku Clip Collier Schelle Abrazadera
A230

- 59 -




Catalogue LADA 4x4 12.2008

6
7
1
8
9 5
9
3
10
2 1]
4 12
3
2
21214-20
DunbTp BO3AYLIHbIA 2131-41
Air cl
A300 |2 cleane
Luftfilter

Filtro de aire

- 60 -




:'; N’ftiv;?sli, Nfﬁ::ta Hw—:%?%"" npxr:ﬁg:xg:“ % @ HaumenoBanue @ Description o Désignation o Benennung G Denominacion
1 +21214-1109179-00 1 KpoHwTeiin Bracket Support Halter Soporte
2 +21120-1109249-00 ~ 4 Onopa Bo3mywHOro uabTpa Air cleaner mounting Butée de filtre a air Luftfiltertrager Apoyo delfiltro de aire
2 +21120-1109249-01 ~ 4 Onopa BO3AYyWHOrO ubTpa Air cleaner mounting Butée de filtre a air Luftfiltertrager Apoyo delfiltro de aire
3 +00001-0038321-01 4 Taiika M6 c 3y6uatbiv Gyptukom  Toothed collar nut M6 Ecrou M6 a colletdenté ZahnbundmutterM6 '(Ij'uercda M6 de collar
4 +21214-1109251-00 1 KpoHwrTeitn Bracket Support Halter S?)rpl)tgng
5 +21214-1109010-00 ~ 1 dunbtp BO3MYWHLIA B cHope Air cleaner assy Filtre & air complet Luftfilter komplett Filtro de aire en
5 21214-1109010-02 ~ 1 ®unbtp Bo3aywHbIE B cBope Air cleaner assy Filtre & air complet Luftfilter komplett Igﬂggrgg aireen
6 +21214-1109360-00 1 Hakoweunuk Bo3myxo3abopuuka  Endpiece, hose Emboutde durit Schlauchansatz E?Jrl]‘ll?:é% manguera
7 21120-1109244-00 4 Byurt Screw Vis Schraube Tornillo
8 +21230-1109016-00 1 MNonykopnyc BepxHwmil Upper shell Demi-corps supérieur Filtergehause-Oberteil Semicuerpo superior
9 +21120-1109080-00 ~ 1 3nemeHT  GUALTPYIOLWLMIL Filter element Elémentfiltrant Filtereinsatz Elementofiltrante
9 +21120-1109080-02 ~ 1 3nemeHT  GUALTPYIOLWLMIL Filter element Elémentfiltrant Filtereinsatz Elementofiltrante
9 +21120-1109080-03 ~ 1 3nemeHT GUALTPYIOLWLMIL Filter element Elémentfiltrant Filtereinsatz Elementofiltrante
9 +21120-1109080-06 ~ 1 3nemeHT GUALTPYIOLWLMIL Filter element Elémentfiltrant Filtereinsatz Elementofiltrante
10 +21214-1109012-00 1 Monykopnyc HUXHMiA Lower shell Demi-corps inférieur Filtergehause-Unterteil Semicuerpo inferior
1" +21214-1109302-00 1 3a6opuuk xonogHoro Bosgyxa  Cold airintake Prise d'air froid Kaltluftansaugstutzen Toma de aire frio
12 +21214-1109189-00 1 KpoHwTeiin Bracket Support Halter Soporte

-61-

A300




Catalogue LADA 4x4 12.2008

1

A320
2
3

4 8
)
4
6
7

9

10

21214-20
Mepanb NnpuBoaa akceneparopa 2131-41

Throttle drive pedal
A310 Pédale de commande d'accélérateur
Gaspedal
Pedal del mando del acelerator

- 62 -




n. | Newss. | [flara Homep petanu
. | Notif. N. |Not.Data Part N.

@ HaumeHoBanue

G  Description @) Désignation

o Benennung

‘3 Denominacion

O ©W © N o U &AW

—_

+21214-1108273-00
+21214-1108021-00

+00001-0005196-01
+21080-1108052-00
+21080-1108036-00

21212-1108020-00
+00001-0007342-01
+21214-1108015-00

+21010-1108014-10
+21080-1107148-00

3arnywka

KpoHwTeiH npusoaa
akceneparopa
LWain6a 8

Brynka

MpyxuHa BO3BpaTHas
Mpoknagka ynopa pblyara
Wnannt  2x15

Poiuar npuBoga akcenepatopa

Nepanb akceneparopa
Lait6a npyxuHHas

Plug Obturateur

Bracket, accelerator linkage Supportdecommande
d'accélérateur

Washer 8 Rondelle 8

Bush Douille

Return spring Ressort de rappel

Gasket Jointde béquille

Splitpin 2x15 Goupille2x15

Operating lever, accelerator Levier de commande
d'accélérateur

Acceleratorpedal Pédaled'accélérateur

Spring washer Rondelleélastique

Stopfen
Halter

Scheibe 8
Buchse
Riickholfeder
Dichtung
Splint2x15
Gaspedal

Gaspedal
Federring

Obturador

Soportede mandode
acelerador

Arandela8

Buje

Muelle de retorno
Junta

Clavija 2x15

Palancade mandodel
acelerador
Pedaldelacelerador

Arandelaelastica

-63 -

A310




Catalogue LADA 4x4 12.2008

2
3
6
4 7
5 8
3 A310
21214-20
MpuBopa akcenepartopa 2131-41
A320 Throttle drive

Commande d'accélérateur
Gaspedalbetatigung
Mando del acelerador

-64 -




:': N’:ftivrsr\i_ Ncﬂ.el;:ta H°M—p-ﬂ—;a m ;Ta"" "p‘:"‘p":ri'::xg::"’ gg_’\‘( @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +00001-0009022-21 2 Bont M6x16 BoltM6x16 BoulonM6x16 Schraube M6x16 Tornillo M6x16
2 +00001-0005164-70 2 [laiba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
3 +21214-1108054-10 1 Tpoc npuBopa akcenepatopa Accelerator cable Cable de commande Gaszug Cable de mandodel
d'accélérateur acelerador
4 421214-1108069-20 1 KpoHwTeiin Bracket Support Tragbock Soporte
5 +00001-0045701-80 1 Cko6a 20 Clamp 20 Etrier 20 Kabelschelle20 GrapaZ20
6 +21100-1108157-00 1 Cko6a Clamp Etrier Klammer Grapa
7 +21213-3707131-00 1 KpoHnwTein Bracket Support Trager Soporte
8 421073-1104093-00 1 KpoHwTeiin Bracket Support Halter Soporte

- 65 -

A320




A300

I OO0 A

A610

Catalogue LADA 4x4 12.2008

10

A340
11

A420

12
13

14

A610

15

A330

Cuctema nogauu Bosayxa

Air supply system

Systeme d'amenée d'air
Luftansauglsystem

Sistema de alimentacién de aire

- 66 -

21214-20
2131-41




:'; N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21083-1130020-00 1 TMpoknagka Gasket Joint Dichtung Junta
2 +21083-1130010-20 1 Jlatyuk pacxopa Bo3myxa MAF sensor Capteur de débitd'air Luftmassenmesser '(Ij'rar}smisor consumo
3 +21214-1148030-00 1 Lnaur smyckHoii B cHope Hose assy Manchon Schlauch, komlett M%%ﬁeraenconjunto
4 +21214-1148034-00 1 WnaHr BnyckHoit Hose Manchon Schlauch Manguera
5 +21214-1148041-00 1 Bcraska Insert Raccord Einsatz Insercion
6 +21214-1148035-00 1 WnaHr BnyckHoit Hose Manchon Schlauch Manguera
7 +21120-1148080-00 4 XomyTt Clip Collier Bandschelle Abrazadera
8 +21080-1107063-00 1 Wnaur 270 mm Hose 270 mm Tuyau 270 mm Schlauch 270 mm Manguera270 mm
9 +00001-0009022-21 2 Bont M6x16 Bolt M6x16 BoulonM6x16 Schraube M6x16 Tornillo M6x16
10 +00001-0026397-01 2 [lait6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela6
11 +21120-1148015-00 1 Mpoknagka natpybka Gasket Jointdetubulure Stutzendichtung Juntadelatubadura
12 +00001-0011980-73 2 |llaitba 8 npyxuHHas konmdeckas Springwasher8,tapered  Rondelle aressortconique 8 Federscheibe8 Arandela8 elastica
13 +00001-0061008-21 2 Taitka M8 Nut M8 Ecrou M8 Mutter M8 '(I:'?Jrg??a M8
14 +00001-0021700-90 4 Xomyt 16 neHTOYHbIN Retaining strap 16 Collier aruban 16 Bandschelle 16 mmd Abrazadera 16 decinta
15 +21120-1148038-00 1 Wnaur 480 mm Hose 480 mm Tuyau 480 mm Schlauch 480 mm Manguera 480 mm

- 67 -

A330




Catalogue LADA 4x4 12.2008

A340

Matpy06oK apoccenbHbli
Throttle manifold

Boitier de papillon

Stutzen mit der Drosselrkappe
Tubuladura de mariposa

- 68 -

21214-20
2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
ot N TNot Dot Poth. Application ]QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21230-1148010-00 ~ 1 Natpy6ok apoccensHbit B cbope Throttle valve housingassy Tubulure apapilloncomplet Drosselklappenstutzen Tubuladurade
komplett mariposaen conjunto
1 +21230-1148010-01 ~ 1 Natpy6ok ppoccensHuiit B c6ope Throttle valve housingassy Tubulure apapilloncomplet Drosselklappenstutzen Tubuladurade
komplett mariposaen conjunto
2 +21120-1148176-02 1 MNpoknagka patuuka Gasket, sensor Jointde capteur Sensordichtung Juntadel captador
3 +21120-1148200-00 1 Jlatuuk nonoxenus papoccenbHoin Throttle position sensor Capteurde papillon Drosselklappenschalter Potenciometro
33CNOHKMN mariposagases
4 21100-1107892-01 4 Bunt M4x0,7x14 Screw M4x0.7x14 Vis M4x0,7x14 SchraubeM4x0,7x14 Tornillo M4x0,7x14
5 21203-1148300-00 ~ 1 Perynatop xonoctoro xopa Idle air control valve Régulateur de ralenti Leerlaufregler Motor paso a paso
ralenti
5 21203-1148300-01 ~ 1 Perynatop xonoctoro xopa Idle air control valve Régulateur deralenti Leerlaufregler Motor paso a paso
ralenti
6 +21120-1148376-02 1 Konblo ynnotHuTensHoe Sealingring Bagued'étanchéité Dichtring Anillode
empaguetadura

- 69 -

A340




Catalogue LADA 4x4 12.2008

A420
1
3
2
4
5 A400
6
7
21214-20
Pamna TonaveHas -
A350 F:el r:il ° 2 S

Rampe d'alimentation des injecteurs
Kraftstoffleiste
Rampay inyectores

-70 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
ot N TNot Dot Poth. Application ]QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21050-1127020-00 1 Wnanr 150 mm Hose 150 mm Tuyau 150 mm Schlauch 150 mm Manguera 150 mm
2 +21214-1144010-00 ~ 1 Pamna dopcyHok B c6ope Fuel rail assy Rampe d'injecteurs Kraftstoffverteilerkomplett ~ Tubo distribuidor
complete combustible enconjunto
2 21214-1144010-01 ~ 1 Pamna dopcyHok B c6ope Fuel rail assy Rampe d'injecteurs Kraftstoffverteilerkomplett ~ Tubo distribuidor
complete combustible enconjunto
3 +21110-1144025-02 2 BuuT perynatopa [AaBneHus Pressure regulator screw  Vis de limiteur de pression ~ Stellschraubedes Tornillo regulador de
Druckreglers presion
4 +21120-1160010-00 1 Perynsatop nasnewns Tonnmsa Pressure regulator Régulateur de pression Kraftstoffdruckregler Reguladorde presion
d'essence
5 +21110-1132188-00 9 KonbLo YNAOTHUTENbHOE Sealingring Bagued'étanchéité Dichtring Anillode
empaguetadura
6 +21110-1144026-00 2 BuHT Kpennewns pammbl Rail securing screw Vis de fixation de rampe Befestigungsschraubefir Tornillo de fijacion tubo
Kraftstoffsammelrohr distribuidor combustible
7 +00001-0011977-73 2 Springwasher 6,tapered  Rondelle aressort conique 6 Federscheibe6

Laitba 6 npyxuHHas KoHuyeckas

Arandela 6 elastica
conica

71 -

A350




Catalogue LADA 4x4 12.2008

10
11
1
4
) 12
6
7
8
6
9
6
10
TpyOa BnyckHas ggiﬁio
A400 Intake manifold

Tubulure d'admission
Ansaugrohr
Tubo de admisiéon

-72 -




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +21230-1008116-10 2 |lnunbka pavHHas Stud Goujon Gewindestift Espéarrago
2 +21230-1008014-00 1 Tpy6a BnyckHas Intake manifold Tubulure d'admission Saugrohr Tubo de admision
3 +21230-1008015-00 1 Tpy6a BnyckHas Intake manifold Tubulure d'admission Saugrohr Tubo de admision
4 +00001-0035435-21 5 lWnunbka M8x25 Stud M8x25 GoujonM8x25 Stift M8x25 EsparragoM8x25
5 +00001-0060438-21 1 Bont MB8x30 BoltM8x30 BoulonM8x30 Schraube M8x30 Tornillo M8x30
6 +00001-0005166-70 3 lllaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
7 +21230-1008056-00 1 KpouwTeitn onopHblii Bracket Support Halter Soporte
8 +00001-0060436-21 1 Bont MB8x25 BoltM8x25 BoulonM8x25 Schraube M8x25 Tornillo M8x25
9 +21214-1008078-00 1 KpoHwTeiin Bracket Support Halter Soporte

10 +00001-0061008-11 3 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

1 4+00001-0005196-01 2 |lait6a 8 Washer 8 Rondelle 8 Scheibe8 Arandela8

12 +21230-1008081-10 1 Npoknaaka Gasket Joint Dichtung Junta

-73 -

A400




Catalogue LADA 4x4 12.2008

1
2 9
10
11
3 12
9
4
13
5 14
S
7 4
6
8
11
9
12
9
21214-20
et momton 2131-41
A410 Exhaust manifold

Collecteur d'échappement
Auslakrimmer
Colector de escape

-74 -




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +00001-0011980-73 3 llaitba 8 npyxmHHas konnueckas Springwasher8,tapered  Rondelle aressortconique 8 Federscheibe8 Arandela 8 elastica
2 +00001-0061008-11 3 Taiika M8 Nut M8 Ecrou M8 Mutter M8 '(I:'?Jrgrccaa M8
3 +21214-1008042-00 1 9xpan konnektopa Shield, manifold Ecran de collecteur Abschirmblech Pantalla del collector
4 +21214-1008082-00 3 Wnunbka Stud Goujon Gewindestift Esparrago
5 +21214-1008082-20 2 Wnunbka Stud Goujon Gewindestift Esparrago
6 +21230-1008024-00 1 Konnektop BbINYCKHOI Exhaustmanifold Collecteurd'échappement  AuslaBkrimmer Colectorde escape
7 +00001-0035166-11 2 llnunbka M8x16 Stud M8x16 GoujonM8x16 Stift M8x16 EspéarragoM8x16
8 +00001-0035168-30 4 Ununbka M8x20 Stud M8x20 GoujonM8x20 Stift M8x20 Espéarrago M8x20
9 +21214-1008083-00 7 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

10 +21214-1008156-00 1 Brynka pgucTaHuMOHHAsS Distance sleeve Douille entretoise Distanzhllse Buje espaciador

11 +00001-0005196-01 3 |llait6a 8 Washer 8 Rondelle 8 Scheibe8 Arandela8

12 +00002-0204136-01 4 |llait6a 8 Washer 8 Rondelle 8 Scheibe8 Arandela8

13 +21214-1008082-10 1 Wnunbka Stud Goujon Gewindestift Esparrago

14 +21230-1008082-10 1 Wnunbka Stud Goujon Gewindestift Esparrago

-75 -

A410




Catalogue LADA 4x4 12.2008

5
6
2 8
113
4 9
10
5
6 A400
7
21214-20
PecuBep 2131-41
Receiver
A420 Collecteur d'admission
Sammelrohr
Recipiente

-76 -




:': N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +21230-1008027-00 ~ 1 Pecusep Receiver unit Récipient Sammelrohr Recipiente

1 +21230-1008027-01 ~ 1 Pecusep Receiver unit Récipient Sammelrohr Recipiente

2 +21030-1008021-00 1 Wryuep Union Raccord Stutzen Racor

3 +00001-0043299-01 1 3arnywka 40 vaweyHas Cup stopper40 Obturateurcuvette 40 SchalenverschluRkappe40  Obturador40ataza

4 +00001-0035434-21 2 Ununbka M8x28 Stud M8x28 GoujonM8x28 Stift M8x28 Esparrago M8x28

5 +00001-0061008-11 5 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

6 +00001-0011980-73 5 lllaitba 8 npyxuHHas kownueckas Springwasher8,tapered  Rondelle aressortconique 8 Federscheibe8 Arandela 8 elastica

7 +21230-1008055-00 ~ 1 Mpoknagka pecusepa Gasket, plegnum Joint de récipient Sammelrohr-Dichtung gazltg%elrecipiente

7 +21230-1008055-01 ~ 1 Mpoknagka pecusepa Gasket, plegnum Joint de récipient Sammelrohr-Dichtung Juntadelrecipiente

8 +21044-1104092-00 (40,41,151) 1 KpoHwTeiin Bracket Support Halter Soporte

9 +21230-1008033-00 ~ 1 Mpoknagka kaWana Gasket Joint de récipient Dichtung Junta
peunpkynsuun

9 +21230-1008033-01 ~ 1 MNpoknagka kawana Gasket Jointde récipient Dichtung Junta
peLnpKynaLUn

10 +21230-1008122-00 1 Natpy6ok akycTuyeckuit Manifold Tubulure Stutzen Tubuladura

-77 -

A420




Catalogue LADA 4x4 12.2008

10
1
12
13
A440
12
11
14
15

17
1
15

19]18

21214-20

TpyObl BbIXJIOMHbIE 2131-41
Exhaust pipes

A430 Tubes d'échappement

Auspuffréhre

Tubos de escape

-78 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +21214-1206044-00 1 KpoHwTeiin Bracket Support Haltebock Soporte
2 +21214-1206018-00 1 3kpan Screen Ecran Abschirmung Pantalla
3 +00001-0045694-80 1 Ckoba 10 Clamp 10 Etrier 10 Kabelschelle 10 Grapal0
4 +11180-3850010-00 1 [latunk  kucnopoaHblii Oxygensensor SondeLambda Lambda-Sonde SondalLambda
5 +21214-3850016-00 1 KpoHwTeiin Bracket Support Halter Soporte
6 +21030-1203020-11 ~ 1 TMpoknagka Gasket Joint Dichtung Junta
6 +21030-1203020-12 ~ 1 TMpoknagka Gasket Joint Dichtung Junta
6 +21030-1203020-14 ~ 1 TMpoknagka Gasket Joint Dichtung Junta
6 +21030-1203020-17 ~ 1 TMpoknagka Gasket Joint Dichtung Junta
6 +21030-1203020-18 ~ 1 TMpoknagka Gasket Joint Dichtung Junta
7 +21210-1203075-00 2 MnacTuHa Plate Plaque Platte Placa
8 +21080-1203019-01 4 Taiika Nut Ecrou Mutter Tuerca
9 +00001-0038321-01 5 Taiika M6 ¢ 3y6uatbiv Gyptukom  Toothed collar nut M6 Ecrou M6 a colletdenté ZahnbundmutterM6 '(Ij'uercda M6 de collar
10 +00001-0019475-00 1 Bont M8x25 Bolt M8x25 BoulonM8x25 Schraube M8x25 T?)rrlaailllg M8x25
11 +00001-0005166-70 5 laiba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
12 +00001-0061008-11 4 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
13 +21214-1203025-10 1 KpoHwrTeitn Bracket Support Haltebock Soporte
14 +21100-1203021-12 1 Mpoknaaka Gasket Joint Dichtung Junta
15 +00001-0060438-21 4 Bont M8x30 BoltM8x30 BoulonM8x30 Schraube M8x30 Tornillo M8x30
16 +11180-3850010-00 1 Jlatumk  kucnopopHblii Oxygensensor SondeLambda Lambda-Sonde SondaLambda
17 +00001-0005196-01 1 Waitba 8 Washer 8 Rondelle 8 Scheibe8 Arandela8
18 421214-1203010-30 (E-3 1 Tpy6a npuemuas Exhaustdownpipe Tubeavant Vorrohr Tubo de admision
18 +21214-1203010-40 (E-4) 1 Tpy6a npuemHas Exhaustdownpipe Tubeavant Vorrohr Tubo de admisién
19 +21210-1203043-00 1 XomyT Clip Collier Schraubenschelle Abrazadera

-79 -

A430




Catalogue LADA 4x4 12.2008

1
7
1
3
8
9
5
6
21214-20 (01)
Mywwutenn 2131-41  (02)
Silencers
A440 Silencieux

SchalldKmpfer
Silenciadores

- 80 -




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion

1 +21213-1203073-00 2 Mogywka noOABECKM FNyWMTENs Suspensionring, silencer  Tampondesuspensionde  Gummilager Casquillo elastico de
silencieux silencioso

2 +00001-0060448-21 1 Bont M8x80 Bolt M8x80 BoulonM8x80 Schraube M8x80 Tornillo M8x80
3 +00001-0005196-01 2 [lait6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela8
4 +21010-1203031-00 1 XomyT Clip Collier Schraubenschelle Abrazadera
5 +21214-1200020-20 ~ (01) 1 Tnywutens [ONONHUTENbHBIN Intermediate silencer Silencieuxadditionnel Nachschalldampfer Silenciador adicional
5 +21214-1200020-22 ~ (01) 1 Tnywutens [ONONHUTENbHBIN Intermediate silencer Silencieuxadditionnel Nachschalldampfer Silenciador adicional
6 +21313-1200020-30 (02) 1 Tnywutens [ONONHUTENbHBIN Intermediate silencer Silencieuxadditionnel Nachschalldampfer Silenciador adicional
7 +21214-1200010-00 ~ 1 Tnywutens ocHoBHOI Main silencer Silencieux principal Vorschalldampfer Silenciador principal
7 +21214-1200010-02 ~ 1 Tnywutens ocHoBHOI Main silencer Silencieux principal Vorschalldampfer Silenciador principal
8 +00001-0005166-70 1 Laiiba 8 npyxmuHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
9 +00001-0061008-11 1 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

-81-

A440




Catalogue LADA 4x4 12.2008

8
1[A150
9
A150
10
2
3
4 11
5
6 6
7 12
A520{—13
21214-20
Hacoc macnsiHbin v npuBoA 2131-41

Oil pump and its drive
A300 Pompe a huile et commande
Olpumpe und Olpumpenantrieb
Bomba de aceite y mando

-82 -




:'; N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21214-1011235-00 1 Banuk Shaft Arbre Welle Eje de mando de bomba
2 +21010-1011240-00 ~ 1 Mopwwnnuuk Bana nepeawuii Bearing, front Palier avant VordererLager Cojinete delantero
2 +21010-1011240-01 ~ 1 Mopwwnnuuk Bana nepeawuii Bearing, front Palier avant VordererLager Cojinete delantero
3 +00001-0009022-21 2 Bont M6x16 BoltM6x16 BoulonM6x16 Schraube M6x16 Tornillo M6x16

4 +00001-0011977-73 2 |llaitba 6 npyxuHHas koHuyeckas Springwasher6,tapered  Rondelle aressortconique 6 Federscheibe6 A[a_ndeIaGeIéstica
5 +21010-1006018-00 1 Onaxel ynopHblit Thrustflange Bride de butée Anschlagflansch E?indlg?ope

6 +00001-0011980-73 2 |llaitba 8 npyxuHHas koumyeckas Springwasher8,tapered  Rondelle aressortconique 8 Federscheibe8 Arandela 8 elastica
7 +00001-0060454-21 1 Bont M8x110 BoltM8x110 BoulonM8x110 SchraubeM8x110 '(I:'%rr"nciﬁo M8x110

8 +21010-1011241-01 1 Mopwmnuuk Bana 3aguuii Bearing, rear Palier arriére Hinterer Lager Cojinetetrasero

9 +21213-1011228-20 1 lllectepns Hacoca Gear, oil pump Pignondepompe Olpumpenritzel Pifionde bomba

10 +21010-1011229-00 1 Brynka Bush Douille Buchse Buje

1 +21010-1011021-00 ~ 1 TMpoknagka Gasket Joint Dichtung Junta

11 +21070-1011021-00 ~ 1 MNpoknagka Hacoca Pumpgasket Jointde pompe Pumpendichtung Juntadelabomba
11 +21070-1011021-01 ~ 1 MNpoknagka Hacoca Pumpgasket Jointde pompe Pumpendichtung Juntadelabomba
12 +00001-0060450-21 1 Bont M8x90 Bolt M8x90 BoulonM8x90 Schraube M8x90 Tornillo M8x90

13 +21210-1011010-00 1 Hacoc MacnsHblii Oil pump Pompe a huile Olpumpe Bombade aceite

-83-

A500




Catalogue LADA 4x4 12.2008

1
1 7J 16
A330
18
2
3
4
- 19
: 20
6!/
” 21
e A150
. 22
11 ”
. 24
13
25
14
15 26
27
21214-20
Macnootaenutens u GpunbLTP MacnsaHbIN 2131-41
A510 | Oil separator and oil cleaner

DOshuileur et filtre U huile
Elabscheider und Elfilter
Separador del aceite y filtro de aceite




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +00001-0021700-90 2 XomyT 16 NeHTOYHbIN Retaining strap 16 Collieraruban 16 Bandschelle 16 mmd Abrazadera 16 de cinta
2 +21230-1014240-00 1 Wnaur BeHTMRsUMM 810 MM Venthose 810 mm Tuyau de ventilation 810 mm Schlauch 810 mm Tubo deventilacion 810
3 +21230-1014059-10 1 Matpy6ok coemuHMTENbHBIi Connectionpipe Tubulure de liaison Verbindungsrohr 'rITJurEuIadura
4 +21080-1300080-60 ~ 2 XomyT BWHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazaderaelicoidal
4 +21080-1300080-61 ~ 2 XomyT BWHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazaderaelicoidal
5 +21100-3724308-00 2 Xomyt Clip Collier Schelle Abrazadera
6 +21230-1014054-00 1 LnaHr BbITSXHOI B cHope Discharge hose assy Tuyaud'aspiration Entliiftungsschlauch,komlett  Manguerade aspiracion
7 421230-1014056-00 1 lWnaHr BbITAXHOM Discharge hose Tuyaud'aspiration Entliftungsschlauch eMn;r?gndlérr];ode aspiracion
8 21230-1014063-00 1 Tpybka Tennomsonsumonnas 200 Tube200mm Tube 200 mm Rohr 200 mm Tubo 200 mm
MM
9 +21230-1014210-00 1 Kpbilwka canyHa Breather cover Couvercle de reniflard Entlufterdeckel Taparespiradero
10 +21010-1014214-00 1 Konbluo MacnooTpaxatenbHoe Oil deflector ring Segmentracleur d'huile Ring Anillo reflector de aceite
11 +00001-0021706-90 1 XomyT 25 neHTOuHbIA Retaining strap 25 Collieraruban 25 Bandschelle 25 mmd Abrazadera25de cinta
12 +21210-1009050-00 1 Yxasaten» yposHs Macna Oil level dipstick Jauge ahuile OlmeRstab Indicador del nivel de
13 +21210-1014200-00 1 Macnootpenutens Oil separator Déshuileur Olabscheider g((:eepltaeradordeaceite
14 +21010-1014205-00 1 dukcatop Retainer Verrou Riegel Fijador
15 +00001-0038241-11 1 Bont M6x12 ¢ npyxXuHHoit Bolt M6x12 w/spring Boulon M6x12 avecrondelle Schraube M6x12 mit Tornillo M6x12 con
wainboii washer élastique Federring arandelaelastica
16 +21010-1009146-00 1 Kpbiwka Cover Couvercle Deckel Tapa
17 +21010-1009140-00 1 MNpoknagka KpbilwkK Cover gasket Jointde couvercle Deckeldichtung Juntadetapa
18 +21010-1009055-00 1 YnnoTtHutens Seal Jointd'étanchéité Olmef3stabdichtung Empaquetadura
19 +00001-0061096-11 1 Taiika M8 rnyxas Blind nut M8 Ecrou borgne M8 Hutmutter M8 Tuerca M8 clega
20 +00001-0002600-60 1 Npoknaaka Gasket Joint Dichtung Junta
21 +21010-1014218-00 1 Wnunbka Stud Goujon Gewindestift Espéarrago
22 +21030-3810310-00 1 ltyuep patunka Union Raccorddetransmetteur ~ Geberstutzen Racor de fijacion
23 +21060-3829010-00 ~ 1 [laTynk  KOHTPONMLHOW namnbl Sensor, oil pressure Manocontactde pression Oldruckgeber Sensor de presionde
NaBeHMs Macna warning lamp d'huile aceite
23 421060-3829010-01 ~ 1 [laTynk KOHTPOMLHOW nammbl Sensor, oil pressure Manocontactde pression Oldruckgeber Sensor de presionde
NaBNeHNs Macna warning lamp d'huile aceite
23 +21060-3829010-02 ~ 1 JlaTymk KOHTPONbHON nammbl Sensor, oil pressure Manocontactde pression Oldruckgeber Sensor de presionde
[JaBNEHMS Macna warning lamp d'huile aceite
24 +00001-0002824-60 2 Mpoknaaka Gasket Joint Dichtring Junta
25 +21010-1014215-10 1 TMpoknagka Gasket Joint Dichtung Junta
26 +21050-1012005-00 ~ 1 OunbTp  MacnaHbli Qil filter Filtre a huile Offilter Filtro de aceite
26 +21080-1012005-00 ~ 1 OunbTp  MacnaHbli Qil filter Filtre a huile Offilter Filtro de aceite
26 +21080-1012005-08 ~ 1 OunbTp  MacnaHbli Qil filter Filtre a huile Offilter Filtro de aceite
26 +21080-1012005-09 ~ 1 OunbTp  MacnaHbli Qil filter Filtre a huile Offilter Filtro de aceite
27 +21010-1012150-00 1 Wryuep Union Raccord Stutzen Racor

-85 -

A510




Catalogue LADA 4x4 12.2008

1
2
8
3
4
)
9
6
7 10
11
21214-20
Hacoc macnsiHbii 2131-41
Oil pump
AS20 Pompe a huile
Olpumpe

Bomba de aceite

- 86 -




n. | Noeuss. Bara Homep petanu MpumeHsemMocTb
It. | Notif. N. |Not.Data Part N. Application

Kon

QTY

@ HaumeHoBanue

@ Description

o Désignation

o Benennung

G Denominacion

- O ©W 0 N o U A W N =)

—_ -

21010-1011015-00

21010-1011052-00
+21010-1011090-00
+21010-1011058-00
+21010-1011060-00
+21210-1011070-00
+00001-0009028-21
+21010-1011040-00
+21010-1011032-00
+00001-0009030-21
+00001-0011977-73

=y

NN = = b e ok o

Kopnyc Hacoca
Kpblwka Hacoca
KnanaH peayKuMOHHbLIN
MpyxuHa

Llain6a

Matpybok

Bont M6x30

Banuk

LllecTepHs Begomas
Bont M6x35

Laitba 6 npyxuHHas KoHuyeckas

Pumpbody

Pump cover
Pressure relief valve
Spring

Washer

Oil pump inlet pipe
Bolt M6x30

Shaft

Driven gear

Bolt M6x35
Springwasher 6, tapered

Corps de pompe
Couvercle de pompe
Soupapededécharge
Ressort

Rondelle

Tubulure
BoulonM6x30

Arbre
Pignonentrainé
BoulonM6x35

Pumpengehause
Olpumpendeckel
Druckminderer
Feder

Scheibe

Stutzen

Schraube M6x30
Welle
Olpumpenzahnrad
Schraube M6x35

Rondelle aressortconique 6 Federscheibe6

Cuerpodebomba
Tapade bomba
Valvulareductora
Muelle

Arandela
Tubuladura
Tornillo M6x30
Eje
PifiGnconducido
Tornillo M6x35

Arandela 6 elastica
conica

- 87 -

A520




Catalogue LADA 4x4 12.2008

o

8
9

10
11
12

13
14

A300

12

13
14

15
16

18
17
19

20

A600

Papuatop 1 6a40k pacLumpuTesnibHbIA
Radiator and expansion tank
Radiateur et vase d'expansion

Kuhler und Ausdehnungsbehélter
Radiador y depésito de expansion

-88 -

21214-20
2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
t. [Nofif. N. [Not.Data Part N. Application |QTY >  Hauwenosane @  Description @ Désignation @) Benennung @ Denominacion
1 +00001-0021706-90 2 XomyT 25 NEHTOYHbIN Retaining strap 25 Collieraruban 25 Bandschelle 25 mmd Abrazadera25de cinta
2 +21073-1304010-00 1 Npobka papnatopa Radiator cap Bouchonderadiateur Kiihlerverschluf3deckel Tapondelradiador
3 +21214-1303095-01 1 UnaHr COemMHUTENbHbIN Connectinghose Flexible de raccordement  Verbindungsschlauch Manguitode union
4 +21214-1300024-41 ~ 1 9nekTposenTunatopsl ¢ koxyxom Electric fans with cowl assy Motoventilateursaveccapot Lufter mit Gehause, kompl.  Ventiladores eléctrico
B c6ope complet consoporte enconjunto
4 +21214-1300024-43 1 9nekTposenTunstopsl ¢ Kkoxyxom Electric fans with cowl assy Motoventilateursaveccapot Lufter mit Gehéause, kompl.  Ventiladores eléctrico
B cbope complet consoporte enconjunto
5 +11110-1302060-00 2 QOnopa pagmatopa Radiator mounting rubber  Appuide radiateur Kuhlerlager Soporte del radiador
6 +21050-1311065-00 1 Mpobka pacwuputensHoro bayka Expansiontankcap Bouchondevase Ausgleichsbehalterverschlul’d Tapéndedepésitode
d'expansion eckel expansion
7 +21010-1311067-00 1 Npoknagka Gasket Joint Dichtung Junta
8 421050-1311090-00 1 Pemenb pacwuputensHoro 6Gauka Expansiontankrubberstrip Courroie de vase Ausgleichsbehalterriemen Correade depositode
d'expansion expansion
9 +21214-1311014-00 1 Bayok pacwupuTenbHbii Expansiontank Vased'expansion Ausgleichsbehalter Dep0ositode expansion
10 +00001-0076710-01 3 BunT camonapesaowuii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
11 +21214-1311082-00 1 KpoHwTeiin Bracket Support Halter Soporte
12 +00001-0009024-21 2 Bont M6x20 BoltM6x20 BoulonM6x20 Schraube M6x20 Tornillo M6x20
13 +00001-0005164-70 2 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
14 +00001-0026437-01 2 Ulait6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela6
15 +00001-0003961-80 2 KonbLo YNAOTHUTENbHOE Sealingring Bagued'étanchéité Dichtring Anillode
empaguetadura
16 +21010-1302065-00 2 Brynka Bush Douille entretoise Buchse Buje
17 +21214-1301012-20 1 Paguatop Radiator Radiateur Kihler Radiador
18 +21080-1305027-00 1 Mpobka cnnsHas Drain plug Bouchondevidange AblaRschraube Tapo6ndedrenaje
19 +21080-1305029-00 1 Konbuo ynnoTHuTenbHoe Sealingring Bagued'étanchéité Dichtring Anillode
empaguetadura
20 +21010-1302060-00 2 Onopa paauatopa Radiator mountingrubber  Appuide radiateur Kihlerlager Soporte delradiador

-89 -

A600




Catalogue LADA 4x4 12.2008

1
2 ABO0
3
4
c 18
6
3 19
2
8 20
X 22]
10
1 23
12
13
21
14 24
15
14 25
13
16 26
17 -
AG20[AB21— 27
21214-20
Hacoc BoasiHoi1 n Tpy6onpoBoabl 2131-41

A610 Water pump and Im_es

Pompe a eau et durits
Wasserpumpe und Rohrleitungen
Bomba de agua y tuberlas

-90 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +21214-1303025-00 1 WnaHr noaBoaswMiA Supplyhose Tuyau d'arrivée Einlaufschlauch Mangueradeentrada
2 +00001-0061008-11 2 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
3 +00001-0011980-73 5 lllaitba 8 npyxuHHas kownueckas Springwasher8,tapered  Rondelle aressortconique 8 Federscheibe8 Arandela 8 elastica
4 +00001-0035435-21 2 Wnunbka MB8x25 StudM8x25 GoujonM8x25 Stift M8x25 E%rpl)la(':?ragoMSXZS
5 +21010-1303017-00 ~ 1 Mpoknagka natpybka Gasket Jointdetubulure Auslaufstutzendichtung Juntadelatubadura
5 +21070-1303017-00 ~ 1 Mpoknagka natpybka Gasket Jointdetubulure Auslaufstutzendichtung Juntadelatubadura
5 +21070-1303017-01 ~ 1 Mpoknagka natpybka Gasket Jointdetubulure Auslaufstutzendichtung Juntadelatubadura
5 +21070-1303017-03 ~ 1 Mpoknagka natpybka Gasket Jointdetubulure Auslaufstutzendichtung Juntadelatubadura
5 +21070-1303017-04 ~ 1 Mpoknagka natpybka Gasket Jointdetubulure Auslaufstutzendichtung Juntadelatubadura
5 +21214-1303017-00 (40,41) 1 Mpoknagka Gasket Joint Dichtung Junta
6 +00001-0060439-21 2 Bont M8x35 Bolt M8x35 BoulonM8x35 Schraube M8x35 Tornillo M8x35
6 +00001-0060451-21 1 Bont M8x95 Bolt M8x95 BoulonM8x95 Schraube M8x95 Tornillo M8x95
7 +21070-1307048-00 ~ 1 Mpoknagka Gasket Joint Dichtung Junta
7 +21070-1307048-01 ~ 1 Mpoknagka Gasket Joint Dichtung Junta
8 +21010-3808600-00 ~ 1 Jlatuuk ykasatens Temnepatypn ~ Watertemperature sensor Sondedetempératured'eau Kuhimitteltemperaturfiihler Transmisor

BO/bI temperaturadeagua
8 +21010-3808600-02 ~ 1 Jatuuk ykasatens Temnepatypn  Watertemperaturesensor Sondedetempératured'eau Kihimitteltemperaturfiinler  Transmisor

BOH temperaturadeagua
8 +21060-3828110-00 ~ 1 Jlatyuk ykasatens Temnepatypn ~ Watertemperature sensor Sondedetempératured'eau Kihimitteltemperaturfiinler  Transmisor

BOH temperaturadeagua
9 +21210-8101440-00 1 Tpy6a nopsoaswas Supply pipe Tube d'arrivée Zulaufrohr Tubodeentrada

10 +21010-1305026-00 1 Mpobka cnnsHas Drain plug Bouchondevidange AblaRschraube Tapo6ndedrenaje

11 +21010-1303042-00 ~ 1 Mpoknagka ¢naxua Gasket, flange Jointde bride Flanschdichtung Juntade labrida

11 +21070-1303042-00 ~ 1 Mpoknagka ¢naxua Gasket, flange Jointde bride Flanschdichtung Juntade labrida

11 +21070-1303042-01 ~ 1 Mpoknagka ¢naxua Gasket, flange Jointde bride Flanschdichtung Juntade labrida

11 +21070-1303042-03 ~ 1 Mpoknagka ¢naxua Gasket, flange Jointde bride Flanschdichtung Juntade labrida

11 +21070-1303042-04 ~ 1 Mpoknagka ¢naxua Gasket, flange Jointde bride Flanschdichtung Juntade labrida

11 +21214-1303042-00 (40,41) 1 Mpoknagka Gasket Joint Dichtung Junta

12 +00001-0035408-21 (40,41) 2 [Ununbka M6x14 StudM6x14 GoujonM6x14 Stift M6x14 EspéarragoM6x14

12 +00001-0035412-21 2 Wnunbka M6x22 StudM6x22 GoujonM6x22 Stift M6x22 Espéarrago M6x22

-901 -

A610




Catalogue LADA 4x4 12.2008

1
2 AB00
3
4
5 18
6
3 19
7
3 20
X 22]
10
1 23
12
13
21
14 24
15
14 25
13
16 26
17 —
A620[A621+— 27
21214-20
Hacoc BoasiHoW u TpyGonpoBoabl 2131-41

A610 Water pump and Im_es

Pompe a eau et durits
Wasserpumpe und Rohrleitungen
Bomba de agua y tuberlas

-902 -




n. | Noeuss. Bara Homep petanu MpumeHsemMocTb
It. | Notif. N. |Not.Data Part N. Application

Kon
QTY

HaumeHoBanue

RUS

Description

@

o Désignation

Benennung

o

G Denominacion

13

14
15
16
17
17
17
17
17
18

18

19
20
21
21
22
23
23
24
24
25
26
27

27

+00001-0011977-73

+00001-0058962-11
+21070-1303018-00
+00001-0035408-11
+21010-1014230-00 ~
+21070-1303033-00 ~
+21070-1303033-03 ~
+21070-1303033-04 ~
+21214-1303033-00
+21120-3851010-00 ~

+21120-3851010-05 ~

+21080-1300080-20
+21073-1303014-00
+21213-1300040-00 ~
+21213-1300040-01 ~
+21213-1303090-00
+21080-1300080-70 ~
+21080-1300080-71 ~
+21010-1306010-02 ~
+21073-1306010-00 ~
+21213-1303010-00
+21213-1303092-00
+21070-1307010-00

+21214-1307010-00

(40,41)

(40,41)

_ e e e e e = N = S

_ e e e W W = = = =G

1

Llaiiba 6 npyXuHHas KoHuyeckas

laiika M6

Tpyba oTtBoAswWas
Wnuneka M6x14
Mpoknapka
Mpoknapka
Mpoknapka
Mpoknapka
Mpoknapka

Jatuuk Temnepatypsl

Jatumk Temnepatypbl

XOMyT BMHTOBOIA
MaTpybok BbINYCKHOM
Tepmocrar

Tepmocrar

Wnanr

XOMyT BMHTOBOIA
XOMyT BMHTOBOIA
Tepmocrar

Tepmocrar

Wnaur oTBOAAWMIA
WnaHr coesuHUTENbHBbIA
Hacoc BoasiHoit B c6ope

Hacoc BopasiHoit B cbope

Spring washer 6, tapered

Nut M6
Return pipe
StudM6x14
Gasket
Gasket
Gasket
Gasket
Gasket

Coolanttemperature sender

Coolanttemperature sender

Screw-type clip
Connection
Thermostat
Thermostat
Hose
Screw-type clip
Screw-type clip
Thermostat
Thermostat
Returnhose
Connectinghose
Water pump assy

Water pump assy

Rondelle aressortconique 6 Federscheibe6

Ecrou M6
Tubededépart
GoujonM6x14

Joint

Joint

Joint

Joint

Joint
Sondedetempérature

Sondedetempérature

Collier a vis

Tubulure de sortie
Thermostat
Thermostat

Tuyau

Collier a vis

Collier a vis
Thermostat
Thermostat

Tuyaude départ
Flexible de raccordement
Pompe aeau compléte

Pompe aeaucompléte

Mutter M6
Ableitrohr

Stift M6x14
Dichtung
Dichtung
Dichtung
Dichtung
Dichtung
Temperaturfuhler

Temperaturfuhler

Schraubenschelle
Auslaufstutzen
Thermostat
Thermostat

Schlauch
Schraubenschelle
Schraubenschelle
Thermostat
Thermostat
Auslaufschlauch
Verbindungsschlauch
Wasserpumpe komplett

Wasserpumpe komplett

Arandela 6 elastica
conica

Tuerca M6
Tubode salida
EspéarragoM6x14
Junta

Junta

Junta

Junta

Junta
Sensordetemperatura

Sensordetemperatura

Abrazaderaelicoidal
Tubuladura
Termostato
Termostato
Manguerade paso
Abrazaderaelicoidal
Abrazaderaelicoidal
Termostato
Termostato
Manguerade salida
Manguitode union

Bombadeaguaen
conjunto
Bombadeaguaen
conjunto

-903 -

A610




—
lo ~Noo » wNI

Catalogue LADA 4x4 12.2008

11

12

13
14

A620

Hacoc BoasiHOM
Water pump
Pompe a eau
Wasserpumpe
Bomba de agua

94 -

21214-20
2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosane @  Description @ Désignation @) Benennung @ Denominacion
1 +21070-1307011-00 1 Hacoc BoasHoIA Water pump Pompeaeau Wasserpumpe Bombadeagua
2 21230-1307030-10 1 Kpeinbyatka Hacoca Pump impeller Turbine de pompe Fligelrad Ruedade paletas
3 +21010-1307013-00 ~ 1 CanbHuk BOASHOTO Hacoca Oil seal, water pump Garnitured'étanchéitéde Dichtring, Wasserpumpe Reténdebombade
pompeaeau agua
3 +21010-1307013-01 ~ 1 CanbHuk BoOAsSHOTO Hacoca Oil seal, water pump Garniture d'étanchéité de Dichtring, Wasserpumpe Reténdebombade
pompeaeau agua
3 4+21010-1307013-02 ~ 1 CanbHuK BOASHOTO Hacoca Oil seal, water pump Garniture d'étanchéité de Dichtring, Wasserpumpe Reténdebombade
pompeaeau agua
3 4+21010-1307013-03 ~ 1 CanbHuk BOASHOTO Hacoca Oil seal, water pump Garnitured'étanchéitéde Dichtring, Wasserpumpe Reténdebombade
pompeaeau agua
3 +21080-1307013-00 ~ 1 CanbHuk BOAsSHOTO Hacoca Oil seal, water pump Garniture d'étanchéité de Dichtring, Wasserpumpe Reténdebombade
pompeaeau agua
4 21010-1307045-00 1 Kpbllwka Hacoca Pump cover Couvercle de pompe Pumpendeckel Tapade bomba
5 4+00001-0035461-21 1 Wnunbka M10x1,25x20 StudM10x1.25x20 GoujonM10x1,25x20 StiftM10x1,25x20 Esparrago
M10x1,25x20
6 +21010-1307027-00 ~ 1 Mopwwmnuuk BopsiHOrO Hacoca Water pump bearing Roulementdepompeaeau Pumpenwelle Cojinetede bombade
agua
6 +21010-1307027-01 ~ 1 Mopwunuuk BoAsHOrO Hacoca Water pump bearing Roulementde pompeaeau Pumpenwelle Cojinete de bombade
agua
6 421010-1307027-03 ~ 1 MopwwnHuk BOESHOFO Hacoca Water pump bearing Roulementde pompeaeau Pumpenwelle Cojinetede bombade
agua
7 +00001-0037463-30 1 Buut M6x10  yCTAHOBOYHBIA Mounting screw M6x10 Vis de calage M6x10 Stellschraube M4x10 Tornillo M6x10 de
ajuste
8 21010-1307024-01 1 Crynuua Hacoca Hub, water pump Moyeu de pompe aeau Pumpennabe Cubodelabomba
9 +00001-0061008-11 4 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
10 +00001-0011980-73 4 |laitba 8 npyxuHHas koumyeckas Springwasher8,tapered  Rondelle aressortconique 8 Federscheibe8 Arandela8elastica
conica
11 4+00001-0035433-21 2 Wnunbka M8x20 Stud M8x20 GoujonM8x20 Stift M8x20 EspéarragoM8x20
12 21010-1307015-00 ~ 1 Kopnyc Hacoca Water pump body Corps de pompe Wasserpumpengehéuse Cuerpodebomba
12 21073-1307015-00 ~ 1 Kopnyc Hacoca Water pump body Corps de pompe Wasserpumpengehéuse Cuerpodebomba
13 +00001-0035437-21 2 Wnunbka MB8x35 Stud M8x35 GoujonM8x35 Stift M8x35 EspéarragoM8x35
14 +21010-1307046-00 ~ 1 Npoknagka Gasket Joint Dichtung Junta
14 +21070-1307046-00 ~ 1 Npoknagka Gasket Joint Dichtung Junta
14 +21070-1307046-02 ~ 1 Npoknagka Gasket Joint Dichtung Junta
14 +21070-1307046-03 ~ 1 Npoknagka Gasket Joint Dichtung Junta

-905 -

A620




Catalogue LADA 4x4 12.2008

2 11
3
4 12
5
1 6
7
8 13
B 14
9
10
(40,41) 21214-20
Hacoc BoasiHOM
Wat
AB21 P(?merr)ep;rggu
Wasserpumpe

Bomba de agua

- 906 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 +21073-1307011-00 1 Hacoc BoasHoIA Water pump Pompeaeau Wasserpumpe Bombadeagua
2 21073-1307030-10 1 Kpeinbyatka Hacoca Pump impeller Turbine de pompe Flugelrad Ruedade paletas
3 +21073-1307013-00 1 CanbHuk BOASHOTO Hacoca Oil seal, water pump Garnitured'étanchéitéde Dichtring, Wasserpumpe Reténdebombade
pompeaeau agua
4 21010-1307045-00 1 Kpbiwka Hacoca Pump cover Couvercle de pompe Pumpendeckel Tapade bomba
5 +00001-0035461-21 1 Wnuneka M10x1,25x20 StudM10x1.25x20 GoujonM10x1,25x20 StiftM10x1,25x20 Esparrago
M10x1,25x20
6 421230-1307027-00 ~ 1 MopwwnHuk BOESHOFO Hacoca Water pump bearing Roulementde pompeaeau Pumpenwelle Cojinetede bombade
agua
6 421230-1307027-01 ~ 1 Mopwwmnuuk BopsiHOrO Hacoca Water pump bearing Roulementdepompeaeau Pumpenwelle Cojinetede bombade
agua
7 +00001-0037463-30 1 Bunt M6x10  yCTaHOBOHHBINA Mounting screw M6x10 Vis de calage M6x10 Stellschraube M4x10 Tornillo M6x10 de
ajuste
8 21010-1307024-01 1 Crynmua Hacoca Hub, water pump Moyeu de pompe aeau Pumpennabe Cubodelabomba
9 +00001-0061008-11 4 Tajtka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
10 +00001-0011980-73 4 llaitba 8 npyxuHHas koumyeckas Springwasher8,tapered  Rondelle aressortconique 8 Federscheibe8 Arandela 8 elastica
conica
11 +00001-0035433-21 2 |lnunbka M8x20 Stud M8x20 GoujonM8x20 Stift M8x20 EsparragoM8x20
12 21010-1307015-00 ~ 1 Kopnyc Hacoca Water pump body Corps de pompe Wasserpumpengehause Cuerpodebomba
12 21073-1307015-00 ~ 1 Kopnyc Hacoca Water pump body Corps de pompe Wasserpumpengehause Cuerpodebomba
13 +00001-0035437-21 2 |lnunbka M8x35 StudM8x35 GoujonM8x35 Stift M8x35 EsparragoM8x35
14 +21214-1307046-00 1 Npoknaaka Gasket Joint Dichtung Junta

-97 -

A621




A101

A100

A101

A110

AB20

D130

K150

21214-20

A120

—
¥

-

™

-

N

[}

e

s 3

e =

a O

[ _=

a E

X o)
3 %
I N o
a L 0
= C o
) T D
E 220
= Onrnuv
89827
S>30 0
et 2o
£5g% ¢
mydee
S
ﬂOndd
0232,
B%m.nl.vd
Mcm.ﬂn
Q Oo0oc®©

E<oOo<=

A630

-08-



:': N’ftiv;?sl\i. Nfﬁ::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion

1 +21010-1308024-00 1 Wkus Pulley Poulie Riemenscheibe Polea

2 +00001-0011980-73 5 lllaitba 8 npyxuHHas kownueckas Springwasher8,tapered  Rondelle aressortconique 8 Federscheibe8 Arandela 8 elastica

3 +00001-0060430-21 3 Bont MB8x12 BoltM8x12 BoulonM8x12 Schraube M8x12 'CI'(cJ)rr]:]Ciﬁlo M8x12

4 +21070-1308020-00 ~ 2 PeMmeHb KIMHOBOW Belt Courroie Riemen Correa

4 +21070-1308020-01 ~ 2 PemeHb KNMHOBOM Belt Courroie Riemen Correa

5 +21310-3407184-10 1 Wku wWacoca rugpoycunutens Power steering pump pulley Poulie d'entrainementcdela Pumpenscheibe/hydraulische Poleadelabombade
pomped'assitance Lenkung servodireccion

hidraulica

6 +21214-3407178-00 1 Taiika Nut Ecrou Mutter Tuerca

7 +21214-3407192-00 1 MpocTaska Spacerplate Intercalaire Zwischensttick Inserciéon

8 +00001-0061008-11 1 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

9 +00001-0060438-21 1 Bont M8x30 BoltM8x30 BoulonM8x30 Schraube M8x30 Tornillo M8x30

-99 -

A630




K150

1%

A120

Catalogue LADA 4x4 12.2008

AB20

A110

A631

(01-31)(02-30,130,131)

an/IBOIJ, BCnomMmoraTteJibHbIX arperatoe
Accessory drive

Commandes des organes auxiliaires
Antrieb der Nebenaggregate

Mando de accesorios

- 100 -

21214-20(01)
2131-41(02)




:': N’ftiv;?sl\i. Nfﬁ::ta Hom_:i%tg%nu np:\"’::l'i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +21010-1308024-00 1 Wkus Pulley Poulie Riemenscheibe Polea

2 +00001-0011980-73 3 llaitba 8 npyxmHHas konnueckas Springwasher8,tapered  Rondelle aressortconique 8 Federscheibe8 Arandela 8 elastica
3 +00001-0060430-21 3 Bont MB8x12 BoltM8x12 BoulonM8x12 Schraube M8x12 'CI'?)?:]Ciﬁlo M8x12

4 +21070-1308020-00 ~ 1 PemeHb KIMHOBOM Belt Courroie Riemen Correa

4 +21070-1308020-01 ~ 1 PeMmeHb KNWHOBOIA Belt Courroie Riemen Correa

5 +21050-1005054-00 1 Taiika konewsana Crankshaftnut Ecroude vilebrequin Kurbelwellenmutter Tuerca

- 101 -

A631




WN -

Catalogue LADA 4x4 12.2008

10

11
12

13
14

15

16
17

18

B100

MexaHnsm ynpasJieHus cuensieHmemMm
Clutch control mechanism

Mécanisme de contrdle d'embrayage
Kupplungsbetatigung

Mecanismo de mando del embrague

- 102 -

21214-20
2131-41




:'; N’ftiv;?sl\i. Nfﬁ::ta HOM_:%?%"" np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +00001-0007259-11 1 Taiika M6 Hu3kas Thin nut M6 Ecrou bas M6 Flachmutter M6 Tuerca M6 baja
2 +21010-1602100-00 1 BuHT orpaHumunTenbHbiit Limiting screw Visdebutée Anschlagschraube Tornillo limitador
3 +21010-1602102-00 1 Konnayok Cap Capuchon Kappe Casquete
4 +21213-1602063-00 1 KpoHwTeiH Bracket Support Trager Soporte
5 +00001-0061036-11 1 Taitka M12x1,25 Hu3kas ThinnutM12x1.25 EcroubasM12x1,25 Flachmutter M12x1,25 TuercaM12x1,25baja
6 +00001-0005170-70 1 Waii6a 12 npyxunHas Spring washer 12 Rondelle élastique 12 Federscheibe 12 Arandela 12 elastica
7 +21030-1602078-00 1 Brynka AMcTaHUMOHHAS Distance sleeve Douille entretoise Distanzhiilse Bujeespaciador
8 +21030-1602568-00 1 Tonkatens Pushrod Poussoir StoRel Empujador
8 421214-1602568-00 (40,41) 1 Tonkatens Pushrod Poussoir StoRel Empujador
9 +00001-0007343-01 1 Wnavnt  2x20 Split pin 2x20 Goupille2x20 Splint2x20 Clavija 2x20
10 +21213-1602006-10 1 MNepanu ¢ KPOHWTEIHOM W . Pedals, bracketand master Pédales avecle supportet Pedale mit Halter und Conjuntode los pedales
uMAHIpOM B cGope cylinder assy le maitre-cylindre Hauptzylinder komplett g:):esoporte y cilindro
10 421214-1602006-00 (40,41) 1 Mepanu ¢ KpOHWTEAHOM W I Pedals, bracketand master Pédales avecle supportet Pedale mit Halter und Conjuntode los pedales
uMAHIpOM B cGope cylinder assy le maitre-cylindre Hauptzylinder komplett g:):esoporte y cilindro
11 +21010-1602094-00 1 MNpyxuHa oTTsXHas Retracting spring Ressort de rappel Feder Muelle
12 +21010-1602072-00 2 Brynka HapyxHas Outerbush Douille extérieure AuRenhiilse Buje exterior
13 +21010-1602069-00 1 Brynka BHyTpeHHss Innerbush Douille intérieure Innenbuchse Buije interior
14 +00001-0026386-01 1 Wai6a 10 Washer 10 Rondelle 10 Scheibe 10 Arandelal0
15 +21030-1602084-00 1 Wai6a Washer Rondelle Scheibe Arandela
16 +21010-1602048-00 1 Haknagka nepanu Pedalpad Couvre-pédale Pedalauflage Gomade pedal
17 +00001-0055422-21 1 Bont M12x1,25x160 BoltM12x1.25x160 BoulonM12x1,25x160 SchraubeM12x1,25x160 TornilloM12x1,25x160
18 +21030-1602010-00 1 MNepanb cuennexus Clutch pedal Pédaled'embrayage Kupplungspedal Pedaldeembrague

- 1083 -

B100




Catalogue LADA 4x4 12.2008

1 11
5 12
3 13

14
15
4 16
B100
17
S 18
19
6
20
21
22
7
8 —B130
9 23
10 24
2 -
Mpueopa cuenneHns 21;?4%0
B110 Clutch drive

Commande d'embrayage
Kupplungs-Hydraulik
Mando de embrague

- 104 -




:'; N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +00001-0005166-70 2 |llaitba 8 npyxXuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
2 +00001-0061008-11 2 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
3 +21210-1602610-00 1 Unnunap rnasubiii Master cylinder Maitre-cylindre Hauptzylinder Cilindro maestro
4 +21213-1602602-00 1 Tpybka npuBoga cuenneHns Pipe Tube Rohr Tubo
5 +21010-3506073-00 1 Ckoba Clamp Etrier Klammer Grapa
6 +21010-1602590-00 1 llinawr npusopa cuennexns Hose Durit Schlauch Manguera
7 +21010-1602596-00 1 TMpoknagka Gasket Joint Dichtung Junta
8 +21010-1602510-00 1 Unnuugp npusoja cuennexus Slave cylinder, clutch Cylindre de commande Kupplungszylinder Cilindro de mando de
operation d'embrayage embrague
9 +21010-1602157-01 1 Ckoba npyxuHbl Clamp Etrier de ressort Bugel Grapade muelle
10 +00001-0038268-11 2 Bont M8x45 Bolt M8x45 BoulonM8x45 Schraube M8x45 Tornillo M8x45
11 +21210-1602574-00 1 XomyT Clip Collier Schelle Abrazadera
12 +00001-0058962-11 2 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
13 +00001-0005164-70 2 [laiba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
14 +21010-1602560-00 1 Bayok Brake fluid reservoir Réservoir Behalter Depésito
15 +00001-0021700-90 2 XomyT 16 neHTOuHbIN Retaining strap 16 Collieraruban 16 Bandschelle 16 mmd Abrazadera 16 de cinta
16 +21210-1602575-00 1 Wnaur 400 mm Hose 400 mm Tuyau 400 mm Schlauch 400 mm Manguera 400 mm
17 +00001-0005168-70 1 Waitba 10 npyxuHHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elastica
18 +21010-1601215-00 1 Onopa Bunku waposas Ball socket Rotule defourchette Kugelzapfen Bolaapoyo
19 +21010-1601200-00 1 Bunka BbIKMIOYEHMS CLENneHns Clutch release fork Fourchettededébrayage Kupplungsgabel Horquillade embrague
20 +21010-1602524-00 1 Taitka perynnposoyHas Adjusternut Ecrouderéglage Stellmutter Tuercade regulacién
21 +00001-0061023-11 1 Taitka M8 Hu3kas ThinnutM8 Ecroubas M8 Flachmutter M8 Tuerca M8 baja
22 +00001-0007342-01 1 Wnavnt 2x15 Splitpin 2x15 Goupille2x15 Splint2x15 Clavija 2x15
23 +21010-1601211-00 1 Yexon Bunku cuennexus Boot, fork Gainedefourchette de Ausriickgabelmanschette Fundade lahorquillade
débrayage embrague
24 +21010-1602155-00 1 NMpyxuna Spring Ressort Feder Muelle
B110

- 105 -




Catalogue LADA 4x4 12.2008

B111

15
1 16
2 17
18
3 —B120
19
20
5 B100
= 21
8 22
9 23
6
10 |11 24
12
13
14
(40,41) 21214-20
MpuBoa cuenneHns
Clutch drive

Commande d'embrayage
Kupplungs-Hydraulik
Mando de embrague

- 106 -




:'; N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +00001-0005166-70 2 |llaitba 8 npyxXuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
2 +00001-0061008-11 2 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
3 +21210-1602610-00 1 Unnunap rnasubiii Master cylinder Maitre-cylindre Hauptzylinder Cilindro maestro
4 +21214-1602602-00 1 Tpybka npuBoga cuenneHns Pipe Tube Rohr Tubo
5 +21010-3506073-00 1 Ckoba Clamp Etrier Klammer Grapa
6 +21230-1602507-00 1 Unnuugp npusoja cuennexus Slave cylinder, clutch Cylindre de commande Kupplungszylinder Cilindro de mando de
operation d'embrayage embrague
7 +21010-1602590-00 1 WnaHr npusopa cuennexus Hose Durit Schlauch Manguera
8 +21010-1602596-00 1 Mpoknagka Gasket Joint Dichtung Junta
9 +21230-1602494-00 1 MnacTuna Plate Plaque Platte Placa
10 +21230-1602510-01 1 Uunuuap npusoga cuenneuus Slave cylinder, clutch Cylindre de commande Kupplungszylinder Cilindro de mando de
operation d'embrayage embrague
11 421230-1602518-00 1 Yexon 3awuTHbIN Gaiter Souffletde protection Schutzhille Fundaprotectora
12 +21230-1602492-00 1 KponwrTeitn Bracket Support Trager Soporte
13 +00001-0005166-70 2 |llaitba 8 npyxXuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
14 4+00001-0060442-21 2 Bont M8x50 Bolt M8x50 BoulonM8x50 Schraube M8x50 Tornillo M8x50
15 +21210-1602574-00 1 Xomyt Clip Collier Schelle Abrazadera
16 +00001-0058962-11 2 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
17 +00001-0005164-70 2 |llaitba 6 npyxXuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
18 +21010-1602560-00 1 Bayok Brake fluid reservoir Réservoir Behélter Depésito
19 +00001-0021700-90 2 XomyT 16 NeHTOYHbIN Retaining strap 16 Collier aruban 16 Bandschelle 16 mmd Abrazadera 16 decinta
20 4+21210-1602575-00 1 Wnaur 400 mm Hose 400 mm Tuyau 400 mm Schlauch 400 mm Manguera 400 mm
21 +00001-0005168-70 1 lait6a 10 npyxuHHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandelal10elastica
22 +21010-1601215-00 1 Onopa Bunku waposas Ball socket Rotuledefourchette Kugelzapfen Bolaapoyo
23 +21010-1601200-00 1 Bunka BbIKIIOYEHMS CLENAEHNS Clutch release fork Fourchettededébrayage Kupplungsgabel Horquillade embrague
24 +21010-1601211-00 1 Yexon BuAkM cuennexus Boot, fork Gainedefourchettede Ausriickgabelmanschette Fundade lahorquillade
débrayage embrague

- 107 -

B111




Catalogue LADA 4x4 12.2008

1
2
3
7
8
4 6
5
9
6
21214-20
UnnuHap rnaeHbii cuenjieHus 2131-41
B120 Main clutch cylinder

Cylindre-émetteur de débrayage
Kupplungshauptzylinder
Cilindro maestro del embrague

- 108 -




:': N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +21010-3505094-00 1 lllaitba ctonophas Lockwasher Rondelle d'arrét Sicherungsblech Arandeladefijacion

2 +21012-3505090-00 1 Wryuep Union Raccord Stutzen Racor

3 +21010-3505092-00 1 Npoknagka wTyuepa Gasket Jointde raccord Stutzendichtung Junta del racor

4 +21010-1602618-00 1 TMpoknagka Gasket Joint Dichtung Junta

5 +21010-1602620-00 1 Mpyxuna Spring Ressort Feder Muelle

6 +21010-1602516-00 2 YnnotHuTENDb Grommet Jointd'étanchéité Dichtung Empaquetadura

7 +21010-1602550-00 1 Konnayok 3awmtHblit Protective cap Capuchonde protection Schutzkappe Casquetedeproteccion
8 +21010-1602546-00 1 Nopuwenb Piston Piston Kolben Pistén

9 +00001-0010578-76 2 Konbuo ynopHoe 20 Thrustring 20 Baguedebutée 20 Seegerring20 Anillo de tope 20

- 109 -

B120




It
g

Catalogue LADA 4x4 12.2008

B130

U,I/IHI/IH,ﬂ,p npueoaa BbIKJIIO4YEeHUA cuernjieHnsa
Clutch release drive cylinder
Cylindre-récepteur de commande de débrayage
Kupplungsausrickzylinder

Cilindro de mando de desembrague

- 110 -

21214-20
2131-41




n. | Newss. | [flara Homep petanu
It. | Notif. N. |Not.Data Part N.

Kon

QTY

@ HaumeHoBanue

@ Description

o Désignation

o Benennung

G Denominacion

O ©W 0 N o U B W N =)

—_

+21010-1602592-00
+21010-1602591-00
+00001-0010879-76
+21010-3502102-00
+21010-1602511-00
+21010-1602516-00
+21010-1602518-00
+21010-1602520-00
+21010-1602521-00
+21010-3505033-00

N U U U S Uy

Konnayok wryuepa
Wrtyuep wnaura
Laitba 7 cTonopHas
MpyxuHa

Llaii6a onopHas
YnnotHutens
Konnayok
Tonkatenb BUNKK
MopweHb

Konbuo ynnoTHUTENbHOE

Cap,union
Union, hose
Lock washer 7
Spring

Thrust washer
Grommet
Cap

Pushrod, fork
Piston
Sealingring

Capuchonderaccord
Raccord de durit
Rondelle d'arrét 7
Ressort
Rondelled'appui
Jointd'étanchéité
Capuchon

Poussoirde fourchette
Piston
Bagued'étanchéité

Kappe
Schlauchstutzen
Sicherungsblech7
Feder

Scheibe

Dichtung

Kappe
GabelstoRelstange
Kolben

Dichtring

Casquete de racor
Racor de tubo flexible
Arandela 7 de fijacién
Muelle
Arandeladeapoyo
Empaquetadura
Casquete

Empujador de horquilla
Piston

Anillode
empaguetadura

- 111 -

B130




10

11

e..lb 0
SSeESE
CCCCC




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin

It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion

1 +21080-1601207-00 (40,41) 6 BonTt Bolt Boulon Schraube Tornillo

2 +21233-1601085-00 (40,41) 1 [luck cuennenns Bemywmit Pressure plate Mécanisme d'embrayage Kupplungsdruckplatte Mecanismo de
embrague

3 +21233-1601180-00 (40,41) 1 Mydra cuennexus B cbope Release bearing assy Butéededébrayage Kupplung Collarin de embrague
enconjunto

4 4+00001-0038258-21 6 Bont M8x20 Bolt M8x20 BoulonM8x20 Schraube M8x20 Tornillo M8x20

5 +21010-1601180-00 1 Mydra cuennenns B cGope Release bearing assy Butéededébrayage Kupplung Collarin de embrague
enconjunto

6 +21010-1601182-01 ~ 1 Moawunuuk cuennexus Releasebearing Roulementdedébrayage Ausriicklager Cojinete deembrague

6 +21010-1601182-03 ~ 1 Moawunuuk cuennexus Releasebearing Roulementdedébrayage Ausriicklager Cojinete deembrague

7 +21010-1601188-00 1 Mpyxuna Spring Ressort Feder Muelle

8 +21010-1601185-00 1 Mydra cuennexus Releasebearing Manchon Kupplung Collarinde embrague

9 421233-1601130-00 (40,41) 1 [luck cuennenus BesOMbIi Clutch disc Disque d'embrayage Kupplungsscheibe Disco embrague

10 +21213-1601130-00 1 [luck cuennexns BepoMmblii Clutch disc Disque d'embrayage Kupplungsscheibe Disco embrague

11 +21210-1601085-00 1 [luck cuennenns Bemywmit Pressure plate Mécanisme d'embrayage Kupplungsdruckplatte Mecanismo de
embrague

- 113 -

B140




2
3
1111111
CuenneHune
8141 E IIIII
mbrayage
Kupplung
bragu




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti acianati 0o nin

1t TNotit. NNt Do Pk, Application QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +00001-0038258-21 6 Bont M8x20 BoltM8x20 BoulonM8x20 Schraube M8x20 Tornillo M8x20

2 +21230-1601085-00 1 [luck cuennenns Bemyiwmit Pressure plate Mécanisme d'embrayage Kupplungsdruckplatte Mecanismo de
embrague

3 +21230-1601180-00 1 My¢ra cuennenns B cbope Release bearing assy Butéededébrayage Kupplung Collarin de embrague
enconjunto

4 421230-1601130-00 1 [luck cuennexus BepoMmblii Clutch disc Disque d'embrayage Kupplungsscheibe Disco embrague

- 115 -

B141




Catalogue LADA 4x4 12.2008

1
2
3 7
8
4 9
S
6
10
7
21214-20
KapTtep cuenneHus n kopobka nepepay 2131-41
B150 Clutch bellhousing

Carter d'embrayage et boite de vitesses
Kupplungsgehé&use und Getriebe
Carter de embrague y caja de cambios

- 116 -




MpumeHsemMocTb

n. | Newss. | [flara Homep petanu
It. | Notif. N. |Not.Data Part N.

Application

Kon

QTY

@ HaumeHoBanue

@ Description

o Désignation

o Benennung

G Denominacion

= |77

©O © O N o oA~ W N

—_

+11110-1700022-00
+21230-1700021-00

+21010-1601120-00
+00001-0005164-70
+00001-0009020-21
+21010-1601015-00
+00001-0005170-70
+00001-0055407-21
+21074-1700010-43
+00001-0055414-21

N = DD & = DN -

Konnayok canyHa
Kopnyc canyHa

Kpblwka kaptepa
Wainba 6 npyxuHHas
bont M6x12

Kaptep cuennenus
Waitba 12 npyxuHHas
bont M12x1,25x45
Kopobka nepepnay
bont M12x1,25x80

Breathercap
Breatherhousing

Cover

Spring washer 6
BoltM6x12
Clutchbellhousing
Spring washer 12
BoltM12x1.25x45
Gearbox
BoltM12x1.25x80

Capuchondereniflard
Corps de reniflard

Couvercle de carter
Rondelle élastique 6
BoulonM6x12

Carter d'embrayage
Rondelle élastique 12
BoulonM12x1,25x45
Boite de vitesses
BoulonM12x1,25x80

Entlifterkappe
Entliftergechéuse

Kupplungsgehausedeckel
Federscheibe 6
Schraube M6x12
Kupplungsgehause
Federscheibe 12
SchraubeM12x1,25x45
Schaltgetriebe
SchraubeM12x1,25x80

Casquetedel
respiradero

Cuerpo del respiradero
Tapa del carter
Arandela6 elastica
Tornillo M6x12
Carter de embrague
Arandela12elastica
TornilloM12x1,25x45
Caja de cambios
TornilloM12x1,25x80

- 117 -

B150




Catalogue LADA 4x4 12.2008

1 16

2 14
13

3 17

5

6

7 18

8

9 19

10 20

11 21

12 22

13 23

1;‘ 25|24
26
27
28

21214-20
KopoGka nepepau4 2131-41
B200 Gearbox

Boite de vitesses
Schaltgetriebe
Caja de cambios

- 118 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +21230-1701326-00 1 Npobka 28x1,5 3anusHas Filler plug 28x1.5 Bouchonderemplissage, Einfuellstopfen28x1,5 Tapdnderelleno28x1,5
2 +21010-1702091-03 1 Mpoknaaka Gasket 32:%5 Dichtung Junta
3 +21010-3401018-00 2 BuHT Screw Vis Schraube Tornillo
4 +21010-1702090-00 1 Kpuiwka ¢ukcatopos Coverplate,geardetents  Plaque desverrouillages Riegeldeckel Tapade fiadores
5 +21070-1701010-00 1 Kaptep kopobku nepepau Gearboxcasing Carter de boite de vitesses  Schaltgetriebegehduse Carter de cajade
5 +21070-1701010-01 1 KapTtep Kopobku nepemay Gearboxcasing Carter de boite de vitesses ~ Schaltgetriebegehéuse g%rag?odse cajade
6 +21010-1701018-03 1 TMpoknagka Gasket Joint Dichtung Sﬁgt]alos
7 +21070-1701038-00 1 Konbuo ynopHoe Thrust ring Baguedebutée Anschlagring Anillodetope
8 +21010-1701036-00 1 Kpbiwka nepeaHss Cover, front Couvercle avant Vorderer Deckel Tapadelantera
9 +21010-1701042-00 1 Konblo ynnotHuTensHoe Sealingring Bagued'étanchéité Dichtring Anillode

empaqguetadura

10 +00001-0035466-21 6 linunska M10x1,25x35 StudM10x1.25x35 GoujonM10x1,25x35 StiftM10x1,25x35 Esparrago

11 +00001-0005168-70 6 Lait6a 10 npyxunHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Xr%a?l)éllélzas i(SSeléstica

12 +00001-0021647-11 6 raitka M10x1,25 NutM10x1.25 EcrouM10x1,25 Mutter M10x1,25 TuercaM10x1,25

13 +00001-0061008-11 7 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

14 +00001-0005166-70 7 Laitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica

15 4+00001-0035173-21 1 Wnunbka M8x35 Stud M8x35 GoujonM8x35 Stift M8x35 EspéarragoM8x35

16 +21010-1701202-00 1 Wnunbka Stud Goujon Gewindestift Esparrago

17 +21010-1701017-00 2 Wrnet Pin Cheville Stift Pasador

18 421210-1702010-20 1 Kpblwka KN 3aguss Rear cover, gearbox Couvercle de boite de Hinterdeckel Tapadecajade

vitesses arriere cambios trasera

19 +00001-0024301-21 3 lnunbka M8x45 Stud M8x45 GoujonM8x45 Stift M8x45 EsparragoM8x45

20 +21010-1702177-03 1 Npoknaaka Gasket Joint Dichtung Junta

21 +00001-0035434-21 1 Wnunbka MB8x28 StudM8x28 GoujonM8x28 Stift M8x28 EsparragoM8x28

22 +21070-1701021-00 1 TMpoknagka Gasket Joint Dichtung Junta

22 +21070-1701021-01 1 TMpoknagka Gasket Joint Dichtung Junta

23 +21230-1701322-00 1 Npobka 22x1,5 KoHuyeckas Taperedplug22x1.5 Bouchonconique22x1,5 Verschlu3schraube mit Tapdnconico22x1.5

Kegelgewinde22x1,5

24 +21230-1701020-00 1 Kpbiwka Cover Couvercle Deckel Tapa

25 +21230-2401046-00 1 Mpobka Cap Bouchon Stopfen Tapén

26 +00001-0015000-21 10 lWnunbka M6x12 StudM6x12 GoujonM6x12 StiftM6x12 EspéarragoM6x12

27 +00001-0005164-71 10 Llaitba 6 npyxmuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica

28 +00001-0058962-11 10 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

- 119 -

B200




Catalogue LADA 4x4 12.2008

1
2
3
: 14
X 15
; 16
i 17
; 18
9

19
10 .
11 "
12 N
N 23

21214-20
Banbl nepBUYHbIN N BTOPU4HbI KOPOOKK nepegay 2131-41
B210 Gearbox input and output shafts

Arbres primaire et secondaire de boite de vitesses
Eingangs- und Hauptwellen des Schaltgetriebes
Arboles primario y secundario de la caja de cambios

- 120 -




:';. N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +00001-0033037-11 3 Bunt M8x25 Screw M8x25 Vis M8x25 Schraube M8x25 Tornillo M8x25
2 +00001-0026069-70 3 |llaitba 8 cTonopHas Lock washer 8 Rondelle d'arrét 8 Sicherungsscheibe8 Arandela 8 de fijacion
3 +21070-1701094-00 1 Mnactuia ynopHas Thrustplate Plaquedebutée Halteblech Placadetope
4 +21010-1701192-01 1 Konbuo ynopHoe Thrust ring Baguedebutée Sicherungsring Anillode tope
5 +21070-1701190-01 ~ 1 Mopwunuuk Bearing Roulement Lager Cojinete
5 +21070-1701190-03 ~ 1 NMopwunuuk Bearing Roulement Lager Cojinete
5 +21070-1701190-04 ~ 1 Mopwunuuk Bearing Roulement Lager Cojinete
5 +21070-1701190-05 ~ 1 NMopwunuuk Bearing Roulement Lager Cojinete
5 +21070-1701190-06 ~ 1 Mopwunuuk Bearing Roulement Lager Cojinete
5 +21070-1701190-07 ~ 1 NMopwunuuk Bearing Roulement Lager Cojinete
6 +21010-1701033-01 ~ 1 Mopwunuuk Bearing Roulement Lager Cojinete
6 +21010-1701033-02 ~ 1 NMopwunuuk Bearing Roulement Lager Cojinete
6 +21010-1701033-03 ~ 1 Mopwunuuk Bearing Roulement Lager Cojinete
6 +21010-1701033-04 ~ 1 NMopwunuuk Bearing Roulement Lager Cojinete
6 +21070-1701033-00 ~ 1 Mopwunuuk Bearing Roulement Lager Cojinete
7 +21010-1701034-00 ~ 1 Kombuo ycTaHoBoYHOE Backing ring Baguedecalage Stellring Anillo de ajuste
7 +21010-1701034-01 ~ 1 Kombuo yctaHoBoYHOE Backingring Baguedecalage Stellring Anillo de ajuste
8 +21010-1701037-00 1 Konbuo cronopHoe Circlip Bagued'arrét Haltering Anillo de fijaciéon
9 21010-1701043-00 ~ 1 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén
9 +21010-1701043-01 ~ 1 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén
10 +21010-1701035-00 1 Kombuo yctaHoBoYHOE Backingring Baguedecalage Stellring Anillo de ajuste
11 +21050-1701026-01 1 Ban nepsuyHbIii Inputshaft Arbre primaire Eingangswelle Arbol primario
12 +21010-1701108-01 ~ 1 MopgwwunHuk wuronbyaTbiit Needlebearing Roulement a aiguilles Nadelhilse Cojinete de agujas
12 +21010-1701108-02 ~ 1 MopwunHuk MronbyaThlit Needlebearing Roulementaaiguilles Nadelhilse Cojinetede agujas
12 +21010-1701108-04 ~ 1 MopgwwunHuk wuronbyaTbIit Needlebearing Roulementaaiguilles Nadelhilse Cojinete de agujas
13 +21230-1701105-00 1 Ban BTOpPWYHBIii Outputshaft Arbre secondaire Hauptwelle Arbolsecundario
14 +21230-1701117-01 1 Konbuo cTonopHoe Circlip Bagued'arrét Haltering Anillo de fijacién
15 +21230-1701188-00 1 Llait6a ynopHas ¢ Thrust washer assy Rondelledebutée Anschlagscheibe,komplet Arandelatopeen
macnootpaxarenem B c6ope conjunto
16 +21070-1701073-00 ~ 1 Nopgwunuuk Bearing Roulement Lager Cojinete
16 +21070-1701073-01 ~ 1 Nopwunuuk Bearing Roulement Lager Cojinete
16 +21070-1701073-02 ~ 1 Nopgwunuuk Bearing Roulement Lager Cojinete
17 +21010-1701210-00 ~ 1 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén
17 +21010-1701210-01 ~ 1 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén
18 +21070-1701243-00 1 lWaitba npyxuHHas Spring washer Rondelle élastique Federscheibe Arandelaelastica
19 +21213-1701247-00 1 Konbuo wueHTpupyoLiee Centering ring Baguedecentrage FUhrungsring Anillo de centraje
20 +21010-1701245-00 1 YnnoTHutens Seal Jointd'étanchéité Dichtung Empaquetadura
21 +21010-1701244-00 1 Taiika Nut Ecrou Mutter Tuerca
22 +21070-1701238-00 1 ®dnaney Flange Bride Flansch Brida
23 +21230-1701194-00 1 Brynka Bush Douille Buchse Buje

-121 -

B210




Catalogue LADA 4x4 12.2008

1
2 6
3
4 7
)
21214-20
Ban npomeXxyTou4HbIli KOPOOKU Nnepepay 2131-41
B211 Gearbox intermediate shaft

Arbre intermédiaire de boite de vitesses
Vorgelegewelle des Schaltgetriebes
Arbol intermedio de la caja de cambios

-122 -




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +21010-1701068-01 ~ 1 MNopwnnuuk Bearing Roulement Lager Cojinete
1 +21070-1701068-00 ~ 1 MNopwnnuuk Bearing Roulement Lager Cojinete
1 +21070-1701068-02 ~ 1 MNopwnnuuk Bearing Roulement Lager Cojinete
2 4+21010-1701069-00 ~ 1 Komblo ycTaHOBOYHOE Backingring Baguedecalage Stellring Anillo de ajuste
2 +21010-1701069-01 ~ 1 Komblo ycTaHOBOYHOE Backingring Baguedecalage Stellring Anillo de ajuste
3 +00001-0005170-70 1 lllait6a 12 npyxuHHas Spring washer 12 Rondelle élastique 12 Federscheibe12 Arandela 12 elastica
4 +00001-0055404-21 1 Bont M12x1,25x30 BoltM12x1.25x30 BoulonM12x1,25x30 SchraubeM12x1,25x30 TornilloM12x1,25x30
5 +21010-1701067-00 1 Wait6a 3axumHas Clamping washer Rondelle Spannscheibe Arandelade apriete
6 +21070-1701073-00 ~ 1 MNopwnnuuk Bearing Roulement Lager Cojinete
6 4+21070-1701073-01 ~ 1 MNopwnnuuk Bearing Roulement Lager Cojinete
6 421070-1701073-02 ~ 1 MNopwnnuuk Bearing Roulement Lager Cojinete
7 +21070-1701050-00 1 Bnok wecTepeH Gearunit Pignonnerie Vorgelegeblock Bloguedeengranajes

- 123 -

B211




w
N
=
o

N2 O =~ N ON-

OoO~NOO W

10

B221

11
12

Catalogue LADA 4x4 12.2008

A O AON->200N

—

15

|—\ I\)OOO)|

17
18
19

B220

LLecTepHn kopoOku nepenay
Gearbox gears

Pignonnerie de boite de vitesses
Getrieberéader

Engranajes de caja de cambios

- 124 -

21214-20
2131-41




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion

1 +21010-1701168-00 5 Konbuo ynopHoe Thrust ring Baguedebutée Sicherungsring Anillodetope

2 +21010-1701164-00 5 Konbuo 6nokupylowee Baulkring Baguedeblocagede Synchronring Anillode bloqueodel

CUHXpOHM3aTOPa synchronisation sincronizador

3 +21010-1701170-00 5 MpyxuHa CUHXpOHM3aTOpa Spring, synchroniser Ressort de syncro Feder Muelle del
sincronizador

4 +21010-1701169-00 3 lllait6a ynopHas Thrust washer Rondelledebutée Anschlagscheibe Arandelatope

5 +21010-1701115-00 1 llaitba npyxuHHas Spring washer Rondelle élastique Federscheibe Arandelaelastica

6 +21010-1701117-00 1 Konbuo cronopHoe Circlip Bagued'arrét Haltering Anillo de fijacion

7 +21010-1701119-00 2 Crynuua cuHXpOHM3aTopa Synchrohub Moyeubaladeur Synchronkérper Cubo del sincronizador

8 +21010-1701116-00 2 MydTa CMHXpOHM3aTOpa Synchrosleeve Baladeur Schaltmuffe Collarin del
sincronizador

9 +21010-1701131-00 1 Llecrepus 3-eii nepepaun 3rdspeedgear Pignonde 3-e 3.Gangrad Engranaje 3-avelocidad

10 +21010-1701127-00 1 lllectepus 2-oii nepepauun 2ndspeedgear Pignonde 2-e 2.Gangrad Engranaje 2-avelocidad

11 +21010-1701142-00 1 llaitba npyxuHHas Spring washer Rondelle élastique Federscheibe Arandelaelastica

12 +21230-1701174-00 1 Crynuua cuHxpoHusatopa Synchrohub Moyeubaladeur Synchronkérper Cubo del sincronizador

13 +21050-1701112-00 1 lllectepus 1-0ii nepepaumn 1stspeedgear Pignonde 1-re 1.Gangrad Engranaje 1-avelocidad

14 +21010-1701113-00 1 Brynka wecTephn Bush Douille de pignon Gangradbuchse Bujedeengranaje

15 21230-1701154-10 1 UlectepHs 5-oit nepepaun B c6ope Sthspeedgearassy Pignonde5-e 5.Gangrad, komplet Engranaj(teS—aveIocidad
enconjunto

16 421230-1701157-10 1 lllectepus 5-oii nepepauun Sthspeedgear Pignonde5-e 5.Gangrad Engranaje 5-avelocidad

17 +21230-1701159-00 1 Wait6a ynopuas Thrust washer Rondelledebutée Anschlagscheibe Arandelatope

18 +21230-1701117-01 1 Konbuo ctonopHoe Circlip Bagued'arrét Haltering Anillo de fijacién

19 +21070-1701176-00 1 Mydra cunxponnsatopa Synchrosleeve Baladeur Schaltmuffe Collarin del

sincronizador

- 125 -

B220




Catalogue LADA 4x4 12.2008

1 )
6
7
B211
8
9
2
10
3
21214-20
LWecTepHu 3agHero xona 2131-41
B221 Reverse gears

Pignonnerie de marche arriére
Riuckwartszahnrader
Pifiones de la marcha atras

- 126 -




O ©W O ©® ® 0 ® N N o v,

—_

+21070-1701092-00 ~
21070-1701092-01 ~

+00001-0042348-30

+21070-1701183-00

+21070-1701184-00 ~
+21070-1701184-01 ~
+21080-1701031-01 ~
+21080-1701031-02 ~
+21080-1701031-03 ~
+21080-1701031-04 ~
+21230-1701138-10 ~

21230-1701138-11 ~
+21230-1701080-00

OCb MPOMEXYTOUYHOM LIECTEepHM
OCb MPOMEXYTOUHOM LIECTEPHM

Bont M10x1,25x90

Konbuo ynopHoe

3arnywka

3arnywka

MopwunHmk

MopwunHmk

MopwunHmk

MopwunHmk

Bnok wectepen 5-oi nepepayu

bnok wecTepeH 5-oi nepepauun

LectepHs sagHero xopa

Shaft, reverse idler gear
Shaft, reverse idler gear

BoltM10x1.25x90
Thrust ring

Plug

Plug

Bearing

Bearing

Bearing

Bearing

5thspeed gear unit

5th speed gear unit

Reverse gear

Axe de pignon intermédiaire

Axe de pignon intermédiaire

BoulonM10x1,25x90
Baguedebutée
Obturateur
Obturateur
Roulement
Roulement
Roulement
Roulement
Pignonneriede 5-e

Pignonnerie de 5-e

Pignon de marche arriére

Zwischenradachse
Zwischenradachse

SchraubeM10x1,25x90
Sicherungsring

Stopfen

Stopfen

Lager

Lager

Lager

Lager
5-Gang-Zahnrader

5-Gang-Zahnrader
R-Gang-Rad

n. | Noeuss. Bara Homep petanu MpumeHsemMocTb - fei : PR
. | Notif. N. [Not.Data Part N. Application @ Haumenosarme @ Description G Désignation 0 Benennung G Denominacion
+21230-1701140-00 LllecTepHs 3apgHero xopa Reverse gear Pignon de marche arriére R-Gang-Rad Engranaje de lamarcha
atras
+00001-0011987-70 Lllaitba 12 npyxuHHas kouueckas Springwasher12,tapered Rondelle aressortconique Federscheibel2 Arandela12elastica
10 conica
4+00001-0061015-11 laitka M12x1,25 NutM12x1.25 EcrouM12x1,25 MutterM12x1,25 TuercaM12x1,25

Eje del pifién loco
Eje del pifién loco

TornilloM10x1,25x90
Anillodetope
Obturador

Obturador

Cojinete

Cojinete

Cojinete

Cojinete

Bloguede engranajes5
velocidad
Bloquedeengranajes5
velocidad

Engranaje de lamarcha
atras

- 127 -

B221




1 q
(@

4 pE

: \@C@)\

;

0 =

12
13 c
14 )
15 <@>
10 =
16 i

17

Catalogue LADA 4x4 12.2008

0

(9
¢
\

¢

Y

Vdi
ZAN
0%?30

19

20

Q) © 2

& 2

23

/A\ c

26|
g
— =_
=

(]
T

18

27

28

29
30
31
32
33
34
32
35

36

B230

MpuBoa MexaHU3Ma NepekxksiYeHns nepeagay
Gearshifting drive

Commande de boite de vitesses
Gangschaltung-Gestange

Mando de cambio velocidades

- 128 -

21214-20
2131-41




:'; N’fﬁ";.”’\i. Wc%.a;:ta H°M—:£-rﬁ3T—a"" "%% @ HaumeHoBaHve @ Description o Désignation Q Benennung G Denominacion
1 +00001-0076808-01 4 Buut camoHapesaiolwmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
2 +21010-1703100-01 1 Kpbiwka Cover Couvercle Deckel Tapa
3 +00001-0041897-71 4 Ckoba Clip Etrier Bugel Grapa
4 +21010-1703096-00 1 Yexon Boot Souffletprotecteur Schutzhille Funda
5 +21010-1703099-00 1 ManxeTa Collar Coupelle Manschette Manguito
6 +00001-0058962-11 3 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
7 +00001-0005164-70 3 [laiba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
8 +21230-1703386-00 1 Konbuo npuxumuoe Tensioningring Baguedeserrage Andruckring Anillo de apriete
9 +21070-1703092-00 1 ®dnaney Flange Bride Flansch Brida
10 +21070-1703089-03 2 Mpoknaaka Gasket Joint Dichtung Junta
11 +00001-0010661-76 1 Konbuo ynopuoe 13 Thrustring 13 Baguedebutée 13 Seegerring13 Anillodetope 13
12 +21010-1703095-00 1 Wain6a onopHas Thrustwasher Rondelled'appui Scheibe Arandeladeapoyo
13 +21070-1703086-00 1 Mpyxuna poiuara Spring, lever Ressort de levier Hebelfeder Muelle de palanca
14 +21230-1703094-00 1 Waiiba Washer Rondelle Scheibe Arandela
15 +21070-1703091-00 1 Onopa pbivara waposas Ballend Rotule de levier Schaltkugel Rotulade palanca
16 +00001-0035409-21 3 Wnunbka M6x16 StudM6x16 GoujonM6x16 Stift M6x16 Esparrago M6x16
17 +21070-1703076-00 4 Mpyxuna Spring Ressort Feder Muelle
18 +21070-1703078-00 1 CrepxeHb phivara B coope Leverrod assy Tige du levier complet Hebelstange komplett Conjuntode labarrade
19 +21010-1703101-00 1 Yexon Boot Souffletprotecteur Schutzhtille Eﬁﬁgaca
20 +21070-1703088-10 1 PykosTka Grip Pommeau Griff Manecilla
21 +21050-1703088-10 1 PykosTka Grip Pommeau Griff Manecilla
22 +21010-1703106-00 1 Monywka pemndepa Damper pad Coussinet d'amortisseur Dampfergummi Tope delamortiguador
23 +21010-1703107-00 2 Brynka pemndepa Bush, damper Douille d'amortisseur Dampferbuchse Casquilloamortiguador
24 +21010-1703109-00 1 Brynka Bush Douille Buchse Casquillo
25 +21010-1703111-00 1 Brynka 3anopHas Lockingbush Douille Sperrbuchse Casquillo de cierre
26 +21030-1703103-00 1 CrepxeHb pbiyara Lever core Tige de levier Hebelschaft Varillade palanca
27 +21070-1703080-00 1 Poivar nepeknioyenns nepepad Gearchangelever Levier de vitesses Schalthebel Palancacajade
27 +21070-1703080-01 1 Puwiyar nepeknioyenns nepepay Gearchange lever Levier de vitesses Schalthebel ICDaarIgEgascajade
28 +00001-0038321-01 3 Taitka M6 ¢ 3ybuathim Gyptukom  Toothed collar nut M6 EcrouM6 acolletdenté Zahnbundmutter M6 '(I:'?Jr:rclgsl\/lﬁ de collar
29 +21070-1703204-00 1 Kopnyc pbluara Housing, lever Corps de levier Schalthebelgehause dCinet?gg delapalanca
30 +21070-1703240-03 1 Mpoknaaka Gasket Joint Dichtung Junta
31 +21070-1703210-00 3 LWaiba Washer Rondelle Scheibe Arandela
32 +21070-1703098-00 2 |llaii6a HanpasnsoWas Guide washer Rondelledeguidage Fuhrungsscheibe Arandelaguia
33 +21070-1703097-00 2 MnaHka Plate Plaque Leiste Placa
34 +21070-1703090-00 1 MnacTuHa Plate Plaguedeguidage Platte Placa
35 +00001-0009032-21 2 Bont M6x40 Bolt M6x40 BoulonM6x40 Schraube M6x40 Tornillo M6x40
36 +21070-1703218-00 1 Mnactuna Gnokupylowas Stopplate Plagque de verrouillage Sperrplatte Placadebloqueo

- 129 -

B230




abhw DN

Catalogue LADA 4x4 12.2008

10

11

12
13

B230

O b CONO OV bW

14

15

10
16

B240

MexaHu3M nepeksiloyeHus nepegay
Gearshifting mechanism

Sélection des vitesses
Gangschaltung

Mecanismo de cambio velocidades

- 130 -

21214-20
2131-41




:'; N’fﬁ";.”’\i. Wc%.a;:ta H°M—:£-rﬁ3T—a"" "%% @ HaumeHoBaHve @ Description o Désignation Q Benennung G Denominacion
1 +21010-1702086-00 3 Brynka npyXuHbl Sleeve, spring Douille de ressort Federbuchse Casquillo de muelle
2 +21010-1702087-00 2 MpyxuHa dmkcatopa Spring,detent Ressort de verrou Riegelfeder Muelle del fiador
3 +21010-1702024-00 2 Bunka 1-0it 1 2-0if nepepayn 1stand2ndgearselector  Fourchettede 1-éreet2-e  Schaltgabell.und2.Gang Horquilla de cambio
fork velocidades 1y 2
4 +00001-0005164-70 4 [lainba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
5 +21010-1702028-00 3 Bont BUAKK Bolt, selector fork Boulondefourchette Gabelschraube Tornillo de horquilla
6 +21070-1702071-00 ~ 1 Uvok 3-eit n 4-oit nepepaumn 3rd/4th selector rod Coulisseau de 3-e et4-e Schaltstange3.und4.Gang  Vastagodevelocidades
6 421230-1702071-01 ~ 1 litok 3-eit n 4-oit nepenaun 3rd/4th selector rod Coulisseau de 3-e et4-e Schaltstange 3.und 4. Gang ?/gsztagodevelocidades
7 +21010-1702109-00 1 Cyxapb Locking collet Verrou Kegelstiick ?(’ZK:veta
8 +21010-1702084-10 1 Brynka wroka Bush, rod Douille de tige Schaltstangenbuchse Bujedevastago
9 +21070-1702036-00 ~ 1 Bunka 3apHero xoma u 5-oif Reverse and 5th gear Fourchette de 5-e etde Schaltgabelf. R-Gang Horquilla de la marcha
nepenaun selector fork marche arriere und5.Gang atrasy de 5 velocidad
9 421070-1702036-01 ~ 1 Bunka 3agHero xoma u 5-0if Reverse and 5th gear Fourchette de 5-e etde Schaltgabelf.R-Gang Horquilla de la marcha
nepesaun selector fork marche arriére und5.Gang atrasy de 5 velocidad
10 +21010-1702077-00 3 Wapuk Ball Bille Kugel Bola
11 +21070-1702060-00 ~ 1 Urok 1-oit n 2-oii nepemaun 1st/2nd selectorrod Coulisseaude 1-ereet2-e  Schaltstangel.und2.Gang Vastagodevelocidades
11 421070-1702060-01 ~ 1 tok 1-0it u 2-0ii nepenaun 1st/2nd selectorrod Coulisseaude 1-ereet2-e  Schaltstange 1.und2.Gang %/)é/sztagodevelocidades
12 +21010-1702107-00 1 Cyxapb Locking collet Verrou Kegelstiick (13Kazveta
13 +21010-1702108-00 1 Cyxapb Locking collet Verrou Kegelstiick Chaveta
14 +21080-1703038-00 1 Bont BUNKKM Bolt, selector fork Boulondefourchette Gabelschraube Tornillo de horquilla
15 +21070-1702080-00 ~ 1 llitok 5-0it nepepaum u 3agwero  Sth/reverse selectorrod Coulisseau de 5-e etde Schaltstangef. R-Gang Vastagode5velocidad
xona marche arriere und5.Gang y de la marcha atras
15 +21070-1702080-01 ~ 1 llitok 5-0it nepepaum u 3agwero  Sth/reverse selectorrod Coulisseau de 5-e etde Schaltstangef. R-Gang Vastagode5velocidad
xoa marche arriere und5.Gang y de la marcha atras
16 +21080-1702087-00 1 Npyxuna dukcatopa Spring, detent Ressort de verrou Riegelfeder Muelle del fiador

- 131 -

B240




Catalogue LADA 4x4 12.2008

K310

1
3
4
5
6

2
8|7
9

21214-20
Mpueon cnupomeTpa 2131-41
B290 Speedometer drive

Céable du compteur de vitesse
Tachometerantrieb
Mando de velocimetro

- 132 -




:'; N’ftiv;.sBI\i. Wc%.a;:ta H°M—p-ﬂ—:a m ;Ta"" n-%::ﬁ::xg;"’ % @ HaumeHoBanme @ Description o Désignation o Benennung G Denominacion
1 +21213-3819010-00 1 Ban npusoja cnupometpa ﬁpegldometerdrive shaft, ~ Cable de compteurde Elastische Welle Cable del velocimetro
2 +21110-3843010-00 1 Jlatunk ckopocty V%)ﬂicﬁespeed sender \éfgft?eirdevitesse Geschwindigkeitssensor Sensorde velocidad
3 +00001-0061008-11 3 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
4 +00001-0005166-70 3 [Uainba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
5 +21214-3802830-03 1 Mpoknagka Gasket Joint Dichtung Junta
6 +21230-3802834-00 1 UlectepHs Bemomas Driven gear Pignonentrainé Tachoritzel Pifiénconducido
7 +21214-3802822-00 1 Kopnyc npuBoga cnupomerpa Speedometerdrivehousing Corps de commande de Antriebsgehausedes Cuerpode mandodel

compteur de vitesse Geschwindigkeitsmessers velocimetro
8 +21010-3802718-01 2 Mpoknaaka Gasket Joint Dichtung Junta
9 +21010-3802717-00 1 Waiba Washer Rondelle Scheibe Arandela

- 133 -

B290




Catalogue LADA 4x4 12.2008

1
2
4
6|5
3
7
(40,41) 21214-20
Mpueon cnupomeTpa
B291 Speedometer drive

Céable du compteur de vitesse
Tachometerantrieb
Mando de velocimetro

- 134 -




:'; N’ftiv;.sBI\i. Wc%.a;:ta H°M—Eﬂ—:a m ;Ta"" | Npumensiemocts | K::I?::::gg“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +00001-0005166-70 3 lllaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
2 +00001-0061008-11 3 Taitkka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
3 +21110-3843010-00 1 Jlatuuk ckopocTy Vehiclespeedsender Capteurde vitesse Geschwindigkeitssensor Sensorde velocidad
4 +21230-3802834-00 1 UlectepHs Bemomas Driven gear Pignonentrainé Tachoritzel PifiGnconducido
5 +21210-3802822-01 1 Kopnyc npusoga cnupometpa Speedometerdrivehousing Corps de commande de Antriebsgehausedes Cuerpode mando del
compteur de vitesse Geschwindigkeitsmessers velocimetro
6 +21010-3802718-01 1 Mpoknagka Gasket Joint Dichtung Junta
7 +21010-3802717-00 1 Wait6a Washer Rondelle Scheibe Arandela

- 135 -

B291




Catalogue LADA 4x4 12.2008

1 10
2 11
3
21214-20
KopoGka pa3patoyHas 2131-41
B300 Transfer case

Boite de trasfert
Verteilergetriebe
Caja de transferencia

- 136 -




MpumeHsieMoCTh

n. | Newmss. fAara Homep petanu
t. | Notif. N. |[Not.Data Part N.

@ HaumeHoBaHue

@ Description

o Désignation

o Benennung

G Denominacion

o o1 B W N =)

- O ©W o N N o

—_ -

+00001-0026467-01
+00001-0005166-70
+00001-0061008-11
+21214-1800020-01
+21213-3710180-00 ~

+21213-3710180-01 ~

+21080-3512115-00
+21210-1801042-00 ~
+21210-1801044-00 ~
+21210-1801010-02
+21210-1001045-01
+00001-0005168-70
+00001-0021647-11

- = B

N DD DD DD R -

Llan6a 8
Llaiiba 8 npyxuHHas
laitka M8
Kopobka pa3matouHas

Boiknioyatens curHana
6nokupoBkn auddepeHumana
Bobiknioyaten curhana
6nokupokn anddepeHumana
Mpoknapka

MnactuHa perynupoBoyHas
MnactuHa perynupoBoyHas
KpoHwTein

Onopa

Waitba 10 npyxuHHas
laiika M10x1,25

Washer 8

Spring washer 8

Nut M8

Transfer case
Differential lock switch

Differential lock switch

Gasket
Adjusterplate
Adjusterplate
Bracket
Mounting

Spring washer 10
NutM10x1.25

Rondelle8
Rondelle élastique 8
Ecrou M8

Boite detransfert

Contacteur detémoinde
blocage de différentiel

Contacteur detémoinde
blocage de différentiel

Joint

Calederéglage
Calederéglage
Support

Silentbloc arriere
Rondelle élastique 10
EcrouM10x1,25

Scheibe8
Federscheibe 8
Mutter M8
Verteilergetriebe

Schalterf.
Differentialsperrsignal

Schalterf.
Differentialsperrsignal

Dichtung
Einstellplatte
Einstellplatte
Halter
Motorlagerung
Federscheibe 10
Mutter M10x1,25

Arandela8
Arandela8elastica
Tuerca M8
Cajadetransferencia

Interruptor aviso
bloqueodiferencial

Interruptor aviso
blogueodiferencial

Juntadetapén
Placaderegulacién
Placaderegulacién
Soporte

Apoyo
Arandela10elastica
TuercaM10x1,25

- 137 -

B300




Catalogue LADA 4x4 12.2008

1
2
6
8]
9
10 !
11
12
14]13
3 15
4 1
(40,41) 21214-20
KopoOka pasgatouHas
B301 Transfer case

Boite de trasfert
Verteilergetriebe
Caja de transferencia

- 138 -




:'; N’fﬁ";.”’\i. Wc%.a;:ta H°M—:£-rﬁ3T—a"" "%% @ HaumeHoBaHve @ Description o Désignation Q Benennung G Denominacion
1 +00001-0045677-80 1 Xomytr 126,5 Clip126.5 Collier 126,5 Kabelband126,5 Abrazaderal26,5
2 +21214-1800028-00 1 llinaur Bo3AywWwHbIA canyHa Transfer box breatherair ~ Tuyau a air du souffleur de la Luftschlauchdes Manguera del aire del
Pa3faTouHol  KopobKu hose boite detransfert Entliiftungsventilsdes respiradero de la caja
Verteilerg detr
3 +00001-0026467-01 4 |llait6a 8 Washer 8 Rondelle8 Scheibe8 Arandela8
4 +00001-0005166-70 4 [lainba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
5 +00001-0061008-11 4 Tajika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
6 +00001-0001685-90 1 Xomyr 12 Clip 12 Collier 12 Schelle 12 mmd Abrazaderal2
7 +21214-1800020-10 1 Kopobka paspatoyHas Transfer case Boite de transfert Verteilergetriebe Cajadetransferencia
8 +21236-2301128-00 1 3arnyweka Plug Obturateur Stopfen Obturador
9 +21230-1700021-00 1 Kopnyc canyHa Breatherhousing Corps de reniflard Entliftergechéuse Cuerpo del respiradero
10 +21213-3710180-00 ~ 1 Buiknioyatenb curiana Differential lock switch Contacteur detémoinde Schalterf. Interruptor aviso
610KMPOBKM AU EpeHLmMana blocage de différentiel Differentialsperrsignal bloqueodiferencial
10 +21213-3710180-01 ~ 1 BoiknioyaTens curHana Differential lock switch Contacteur detémoinde Schalterf. Interruptor aviso
6nokmposkn  Anddepenunana blocage de différentiel Differentialsperrsignal blogueodiferencial
11 +21080-3512115-00 1 Npoknaaka Gasket Joint Dichtung Juntadetapon
12 +21210-1801042-00 ~ 4 MnacTuha perynnpoBoyHas Adjusterplate Calederéglage Einstellplatte Placaderegulaciéon
12 +21210-1801044-00 ~ 2 MnacTuHa perynMpoBoYHas Adjusterplate Calederéglage Einstellplatte Placaderegulaciéon
13 +21210-1801010-02 2 KpoHwTeiH Bracket Support Halter Soporte
14 421210-1001045-01 2 Onopa Mounting Silentbloc arriere Motorlagerung Apoyo
15 +00001-0005168-70 2 |llaitba 10 npyxuHHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela1l0elastica
16 4+00001-0021647-11 2 Taitka M10x1,25 NutM10x1.25 EcrouM10x1,25 MutterM10x1,25 TuercaM10x1,25

- 139 -

B301




Catalogue LADA 4x4 12.2008

18

19
20

11
10

o) — 2
22
23

(o) — 24

25
26
27

B302

KopoOka paspgatouyHasa
Transfer case

Boite de trasfert
Verteilergetriebe

Caja de transferencia

- 140 -

21214-20
2131-41




:'; N’fﬁ";.”’\i. Wc%.a;:ta H°M—:£-rﬁ3T—a"" "%% @ HaumeHoBaHve @ Description o Désignation Q Benennung G Denominacion
1 +21210-1802016-00 1 Kpbiwka nioka Cover Couvercle Sichtfensterdeckel Tapadeacceso
2 +21213-1802017-00 1 TMpoknagka Gasket Joint Dichtung Junta
3 +21210-1802010-00 1 Kaptep Casing Carter Verteilergetriebegehause Carter
4 +00001-0035439-21 9 Wnunbka M8x45 Stud M8x45 GoujonM8x45 Stift M8x45 EsparragoM8x45
5 +21210-1802021-03 1 TMpoknagka Gasket Joint Dichtung Junta
6 +21210-1802015-00 1 Kpblwka kapTepa Cover, casing Couvercle de carter Gehéausedeckel Tapadel carter
7 +21210-1802029-13 1 TMpoknagka Gasket Joint Dichtung Junta
8 +21210-1802028-00 1 Kpbiwka nepeaHss Cover, front Couvercle avant Vorderer Deckel Tapadelantera
9 4+00001-0035433-21 5 Wnunbka MB8x20 StudM8x20 GoujonM8x20 Stift M8x20 EsparragoM8x20
10 +00001-0005166-70 28 |llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
1 +00001-0061008-11 28 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
12 +21230-1800072-00 1 Mpobka 22x1,5 3anueHas Filler plug 22x1.5 Bouchonderemplissage, Einfuellstopfen22x1,5 Tapdnderelleno22x1,5
13 +21210-1802237-03 1 Mpoknagka Gasket 35:%5 Dichtung Junta
14 +00001-0035435-21 6 Wnunbka MB8x25 StudM8x25 GoujonM8x25 Stift M8x25 Espéarrago M8x25
15 +21210-1803026-00 1 Brynka Bush Douille Buchse Casquillo
16 +21210-1802232-00 1 Kaptep Case Carter Gehause Carter
16 +21210-1802232-10 (40,41) 1 Kaptep Case Carter Gehéuse Carter
17 +00001-0035167-21 4 lnunbka M8x18 StudM8x18 GoujonM8x18 Stift M8x18 EspéarragoM8x18
18 +00001-0058962-11 4 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
19 +00001-0005164-70 4 [lainba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
20 +00001-0015000-21 4 Ununbka M6x12 StudM6x12 GoujonM6x12 StiftM6x12 EspéarragoM6x12
21 +21010-1700020-00 1 Canyu Breather Reniflard EntlUfter Respiradero
22 +00001-0035437-21 3 Wnunbka MB8x35 StudM8x35 GoujonM8x35 Stift M8x35 EspéarragoM8x35
23 +21210-1802080-00 1 Kpbiwka 3aguss Rear cover Couvercle arriere Hinterdeckel Tapatrasera
23 +21210-1802080-10 (40,41) 1 Kpblwka 3apHss Rear cover Couvercle arriére Hinterdeckel Tapatrasera
24 +21210-1802081-03 1 Mpoknaaka Gasket Joint Dichtung Junta
25 +21010-1701017-00 2 Wrndrt Pin Cheville Stift Pasador
26 +21210-1802235-03 1 Mpoknaaka Gasket Joint Dichtung Junta
27 +21230-2401046-00 1 Mpobka Cap Bouchon Stopfen Tapén

- 141 -

B302




Catalogue LADA 4x4 12.2008

15
16
1 17
18
19
3 20
21
4
)
15
: i
17
8
9 18
11
12
10 13
14
21214-20
LecTtepHu pa3paTo4yHOil KOPOOKU 2131-41
B310 Transfer case gears

Pignonnerie de boite de transfert
Verteilergetrieberader
Pifiones de la caja de transferencia

- 142 -




:'; N’fﬁ";.”’\i. Wc%.a;:ta H°M—:£-rﬁ3T—a"" "%% @ HaumeHoBaHve @ Description o Désignation Q Benennung G Denominacion
1 +21010-1701119-00 1 Crynuua cuHxpoHusatopa Synchrohub Moyeubaladeur Synchronkérper Cubo del sincronizador
2 +21213-1802036-00 1 UlectepHs Gear Pignon Zahnrad Pifion
3 +21210-1802025-00 1 Ban Shaft Arbre Welle Arbol
4 +21010-1701033-01 1 MNopwnnuuk Bearing Roulement Lager Cojinete
4 +21010-1701033-02 1 MNopwnnuuk Bearing Roulement Lager Cojinete
4 +21010-1701033-03 1 MNopwnnuuk Bearing Roulement Lager Cojinete
4 +21010-1701033-04 1 MNopwnnuuk Bearing Roulement Lager Cojinete
4 +21070-1701033-00 1 MNopwnnuuk Bearing Roulement Lager Cojinete
5 +21210-1802037-00 1 Konbuo Ring Bague Ring Anillo
6 +21010-2402052-01 1 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén
7 +21213-2201100-00 1 dnaney Flange Bride Flansch Brida
8 +21010-2201106-01 1 Wait6a Washer Rondelle Scheibe Arandela
9 +00001-0025749-21 1 Taiika M16x1,5 Self-lockingnutM16x1.5  EcrouautofreinéM16x1,5  S.MutterM16x1,5 TuercaM16x1,5

CaMOKOHTpsALLascs

10 +21230-1802084-00 1 Ban npomexyTouHblil Layshaft Arbre intermediaire Zwischenwelle Ejeintermedio

1" +21210-3802836-00 1 llaitba ynopHas Thrustwasher Rondelledebutée Scheibe Arandelatope

12 +21230-3802833-00 1 lllectepns Beaywas Drive gear Pignond'attaque Antriebsrad Pifion motriz

13 +21213-1802092-00 1 Mopwunuuk Bearing Roulement Lager Caojinete

13 421213-1802092-01 1 Mopwunuuk Bearing Roulement Lager Caojinete

13 +21213-1802092-02 1 Mopwunuuk Bearing Roulement Lager Caojinete

14 +21213-1802084-01 1 Ban npomMexyTouHblil Layshaft Arbre intermediaire Zwischenwelle Ejeintermedio

15 +00001-0040441-71 2 Taitka M18x1,5 NutM18x1.5 EcrouM18x1,5 Mutter M18x1,5 TuercaM18x1,5

16 +21210-1802103-00 2 |llaitba ynopHas Thrustring Rondelledebutée Ring Arandelatope

17 +21010-1701192-00 2 Konbuo ynopHoe Thrustring Baguedebutée Sicherungsring Anillode tope

17 4+21010-1701192-01 2 Konbuo ynopHoe Thrustring Baguedebutée Sicherungsring Anillode tope

18 421070-1701190-01 2 NMogwunHuk Bearing Roulement Lager Caojinete

18 +21070-1701190-03 2 NMogwunHuk Bearing Roulement Lager Caojinete

18 421070-1701190-04 2 NMogwunHuk Bearing Roulement Lager Caojinete

18 421070-1701190-05 2 NMogwunHuk Bearing Roulement Lager Caojinete

18 421070-1701190-06 2 NMogwunHuk Bearing Roulement Lager Caojinete

18 421070-1701190-07 2 NMogwunHuk Bearing Roulement Lager Caojinete

19 4+21010-1701113-00 1 Brynka wectepHu Bush Douille de pignon Gangradbuchse Bujedeengranaje

20 +21213-1802040-00 1 lectepHs Gear Pignon Zahnrad Pifi6n

21 +21210-1802116-00 1 Mydra BKMIOYEHNMS Gear shift coupling Baladeuraclabotage Schaltmuffe Collarinde conexién

- 143 -

B310




Catalogue LADA 4x4 12.2008

’ 19
5 20
21
2 22
5 12
6 11
7 13
3 23
9 15
10 10
16
17
- 24
13 25
15 27
16 22
21
17
18 28
21214-20
AnddepeHunan pa3gaToyHo KOPOOKU 2131-41
B320 Transfer case differential

Différentiel de boite de transfert
Differential Verteilergetriebe
Diferencial de la caja de transferencia

- 144 -




:'; N’fﬁ";.”’\i. Wc%.a;:ta H°M—:£-rﬁ3T—a"" "%% @ HaumeHoBaHve @ Description o Désignation Q Benennung G Denominacion
1 +21230-2403050-00 2 |llecTepus nonyocu Differential side gear Planétaire Antriebswellenrad Pifiénplanetario
2 +21230-1802162-00 1 Kopnyc auddepenumana Housing, differential Corps de différentiel Differentialgehéause Cuerpo de diferencial
3 +21213-1802180-00 1 ectepHs Gear Pignon Zahnrad Pifion
4 +21213-1802168-00 ~ 1 NMopwunuuk Bearing Roulement Lager Cojinete
4 +21213-1802168-01 ~ 1 Mopwunuuk Bearing Roulement Lager Cojinete
4 +21213-1802168-02 ~ 1 NMopwunuuk Bearing Roulement Lager Cojinete
5 +21210-1802169-00 1 Konbuo ynopHoe Thrustring Baguedebutée Anschlagring Anillode tope
6 +21210-1802172-00 1 Wait6a Washer Rondelle Scheibe Arandela
7 +00001-0010690-76 1 Konbuo  ynopHoe Thrustring Baguedebutée Seegerring Anillode tope
8 +21210-1802148-00 1 Mydra 6nokuposku Lockcoupling Baladeurdeblocage Sperrmuffe Collarinde bloqueo
9 +21210-1802110-00 1 Ban nepegnuii Inputshaft Arbre avant Welle Arboldelantero
10 +21210-1802210-00 2 KonbLo ynopHoe Thrust ring Baguedebutée Anschlagring Anillode tope
11 +00001-0025749-21 2 Taitka M16x1,5 Self-lockingnutM16x1.5 Ecrouautofreiné M16x1,5 S.MutterM16x1,5 TuercaM16x1,5
CaMOKOHTp4ALWaaca
12 +21010-2201106-01 2 |llaitba Washer Rondelle Scheibe Arandela
13 +21010-2201100-10 2 odnanew Flange Bride Flansch Brida
14 +21010-2402052-01 ~ 1 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén
14 +21010-2402052-03 ~ 1 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén
15 +21210-1802275-00 2 MacnooTpaxartens Oil deflector Déflecteur d'huile Olabweiser Deflector de aceite
16 +21213-1802208-00 ~ 2 MopwnnHuK Bearing Roulement Lager Cojinete
16 +21213-1802208-01 ~ 2 MopwunHuk Bearing Roulement Lager Cojinete
16 +21213-1802208-02 ~ 2 MopwnnHUK Bearing Roulement Lager Cojinete
16 +21213-1802208-03 ~ 2 MopwunHuuk Bearing Roulement Lager Cojinete
16 +21213-1802208-04 ~ 2 MopwnnHuK Bearing Roulement Lager Cojinete
16 +21214-1802208-00 (40,41) 2 MopwunHuk Bearing Roulement Lager Cojinete
17 +21210-1802209-00 2 KonbLo ynopHoe Thrustring Baguedebutée Anschlagring Anillodetope
18 +00001-0042339-30 6 Bont M10x1,25x45 BoltM10x1.25x45 BoulonM10x1,25x45 SchraubeM10x1,25x45 TornilloM10x1,25x45
19 +00001-0010664-76 2 Konblo ynopHoe 16 Thrustring 16 Baguedebutée 16 Seegerring16 Anillo de tope 16
20 +21210-1802157-10 1 lWaitba npyxuHHas Spring washer Rondelleélastique Federscheibe Arandelaelastica
21 +21210-1802161-00 2 |llait6a ynopHas Thrust washer Rondelledebutée Anschlagscheibe Arandelatope
22 +21010-2403055-01 2 Carennut Pinion Satellite Ausgleichkegelrad Satélite
23 +21210-2302052-00 ~ 1 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén
23 +21210-2302052-01 ~ 1 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén
24 +21210-1802186-00 1 Ban 3apgHwii Rear shaft Arbre arriére Welle Arbol trasero
25 +21213-1802189-00 ~ 1 Nopwunuuk Bearing Roulement Lager Cojinete
25 +21213-1802189-01 ~ 1 NopgwunHuk Bearing Roulement Lager Cojinete
25 +21213-1802189-02 ~ 1 Nopwunuuk Bearing Roulement Lager Cojinete
26 +21230-1802163-00 1 Kopnyc mudpdepenumana Housing, differential Corps de différentiel Differentialgehéuse Cuerpo de diferencial
27 +21210-1802160-10 1 Ocb caTtennuToB Pinionshaft Axe de satellites Ausgleichbolzen Eje de los satélites
28 +21230-1802150-00 1 Indpdepenunan Differential Différentiel Differential Diferencial

- 145 -

B320




Catalogue LADA 4x4 12.2008

1
11
12
2 1
3 13
4

4
14
5 15
16
8
10 3

21214-20
MpuBoa ynpaeneHusa pasgaTo4yHoOi KOpoOKon 2131-41
B330 Transfer case control

Commande de boite de transfert
Betatigung Verteilergetriebe
Mando de la caja de transferencia

- 146 -




:'; N’fﬁ";.”’\i. Wc%.a;:ta H°M—:£-rﬁ3T—a"" "%% @ HaumeHoBaHve @ Description o Désignation Q Benennung G Denominacion
1 +21030-1703088-00 2 PykosiTka Grip Pommeau Griff Manecilla

2 +21213-1804124-00 1 Yexon pbivara 610KknpoBku Boot, lock lever Souffletde levierde blocage Sperrhebelmanschette Fundadelapalancade
3 +21210-1804043-00 4 Brynka Bush Douille Buchse ?:Igg:ﬁﬁlo

4 +21210-1804044-00 2 QOcb Shaft Axe Bolzen Eje

5 +21210-1804040-00 1 Polyar Lever Levier Hebel Palanca

6 +00001-0076808-01 3 BuHT camoHape3saiolwmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
7 +00001-0041897-71 3 Ckoba Clip Etrier Bigel Grapa

8 +00001-0010880-76 2 [laiba 9 cTonopHas Lock washer 9 Rondelle d'arrét9 Sicherungsblech9 Arandela 9 defijacién
9 +21210-1804110-00 1 Kpbiwka Cover Couvercle Deckel Tapa

10 +21213-1804122-00 1 Yexon HMXHWI Boot, lower Souffletinférieur Untere Manschette Fundainferior

11 +21210-1804021-00 1 KpoHwrTeitn Bracket Support Halter Soporte

12 +21213-1804098-00 1 Yexon poivara Boot, lever Soulffletde levier Hebelmanschette Fundade palanca
13 +21210-1804052-00 1 Polyar Lever Levier Hebel Palanca

14 +00001-0061008-11 6 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

15 +00001-0005166-70 6 [laiba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
16 +21230-1802236-00 1 Kpbiwka Cover Couvercle Deckel Tapa

- 147 -

B330




Catalogue LADA 4x4 12.2008

1 9
2

> 10

11

12

* 13

12

° 14

i 10

! 15
8

6

21214-20
MexaH13M ynpaeneHusi pa3aaTo4YHoli KOPOGKOi 213141
B340 Transfer case control mechanism

Mécanisme de commande de boite de transfert
Steuerung Verteilergetriebe
Mecanismo de mando de la caja de transferencia

- 148 -




:'; N’ftiv;.sBl\i. Wc%.a;:ta H°M—:;Lnﬂ:f—a"" "%% @ HaumeHoBaHve @ Description o Désignation o Benennung G Denominacion
1 +21210-1803022-00 2 Brynka Bush Douille Buchse Casquillo

2 +21210-1803026-00 2 Brynka Bush Douille Buchse Casquillo

3 +21210-1803025-00 2 Konbuo Ring Bague Ring Anillo

4 +21210-1803027-00 2 Yexon Boot Souffletprotecteur Manschette Funda

5 +21210-1803024-00 1 Wrok Rod Tige Schaltstange Vastago

6 +21210-1804058-00 2 Mpyxuna Spring Ressort Feder Muelle

7 +21010-1702077-00 2 [lapuk Ball Bille Kugel Bola

8 +21210-1803030-00 1 Wrok Rod Tige Schaltstange Vastago

9 +21210-1803020-00 1 Bunka Fork Fourchette Schaltgabel Horquilla

10 +00001-0005164-70 2 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
11 +21010-1702028-00 1 Bont BUNKKM Bolt, selector fork Boulondefourchette Gabelschraube Tornillo de horquilla
12 +21080-1702087-00 2 MpyxuHa dmkcatopa Spring,detent Ressort de verrou Riegelfeder Muelle del fiador

13 +21010-1702086-00 2 Brynka NpyXuHbl Sleeve, spring Douille de ressort Federbuchse Casquillo de muelle
14 +21210-1803032-00 1 Bont BUNKKM Bolt, selector fork Boulondefourchette Schaltgabelschraube Tornillo de horquilla
15 +21210-1803028-00 1 Bunka Fork Fourchette Schaltgabel Horquilla

- 149 -

B340




Catalogue LADA 4x4 12.2008

B300
1 B420]— 7
—{B410
4
5 —|B420
6
21214-20
MpuBoAa paspaTo4yHOl KOPOOKM U MOCTOB
B400 Front wheel drive

Commande de boite de transfert et des trains
Antrieb der Verteilergetriebe und der Achsen

Mando de la caja de transferencia y puentes

- 150 -




n. | Newss. | flara Homep petanu NpumensiemocTs |Kon | it asiqnati 0o nid

It. [Notif. N. |[Not.Data Part N. Application |QTY >  Haumenosanme () Description @) Désignation @) Benennung @ Denominacion

1 +00001-0061041-11 20 Taiika M8 camoKoHTpswLascs Self-locking nut M8 Ecrou autofreiné M8 S.Mutter M8 TuercaM8autoblocante

2 +21213-2202010-00 1 Ban kappaHHbii mpomexyTounnin  Layshaft Arbre de transmission Gelenkwelle Arbolde cardan
intermédiaire intermedio

3 +00001-0061051-11 3 Tlaitka M12x1,25 NutM12x1.25 EcrouM12x1,25 Mutter M12x1,25 TuercaM12x1,25

4 4+00001-0055413-21 3 Bont M12x1,25x75 BoltM12x1.25x75 BoulonM12x1,25x75 SchraubeM12x1,25x75 TornilloM12x1,25x75

5 +21211-2203012-00 1 Ban «kappaHHbiii nepegxuit Propeller shaft, forward Arbre de transmission avant Gelenkwelle vorne Arbol de cardan

delantero
6 +21010-2201107-00 16 Bont Bolt Boulon Schraube Tornillo
7 +21211-2201012-00 1 Propeller shaft, rear Arbre de transmission Gelenkwelle hinten Arbol de cardan trasero

Ban kapaaHHbil 3agHuit

arriere

- 151 -

B400




Catalogue LADA 4x4 12.2008

1
2 —[B410 B421—6
3
4 |B301
5 —1B421
11—
(40,41) 21241-20
MpuBoa paspaTo4yHON KOPOOKM U MOCTOB
B401 Front wheel drive

Commande de boite de transfert et des trains
Antrieb der Verteilergetriebe und der Achsen
Mando de la caja de transferencia y puentes

- 152 -




n. | Newss. | flara Homep petanu NpumensiemocTs |Kon | it asiqnati 0o nid

It. [Notif. N. |[Not.Data Part N. Application |QTY >  Haumenosanme () Description @) Désignation @) Benennung @ Denominacion

1 +00001-0061041-11 20 Taiika M8 camoKoHTpswLascs Self-locking nut M8 Ecrou autofreiné M8 S.Mutter M8 TuercaM8autoblocante

2 +21214-2202010-00 1 Ban kappaHHbii mpomexyTounnin  Layshaft Arbre de transmission Gelenkwelle Arbolde cardan
intermédiaire intermedio

3 +00001-0061051-11 3 Tlaitka M12x1,25 NutM12x1.25 EcrouM12x1,25 Mutter M12x1,25 TuercaM12x1,25

4 4+00001-0055413-21 3 Bont M12x1,25x75 BoltM12x1.25x75 BoulonM12x1,25x75 SchraubeM12x1,25x75 TornilloM12x1,25x75

5 +21214-2203012-00 1 Ban «kappaHHbiii nepegxuit Propeller shaft, forward Arbre de transmission avant Gelenkwelle vorne Arbol de cardan

delantero
6 +21214-2201012-00 1 Ban kappaHHblii 3aaHuii Propeller shaft, rear Arbre de transmission Gelenkwelle hinten Arbol de cardan trasero

arriere

- 153 -

B401




Catalogue LADA 4x4 12.2008

9

1 10

11

2 B411}—12

B300 B420]— 13
3

4 —(B410 14

15

5 16

6 10

7 11

3 17

8 —[B420 18

19

B411— 20

2131-41

MpuBoAa paspaTo4yHOl KOPOOKM U MOCTOB
Front wheel drive

B402 Commande de boite de transfert et des trains

Antrieb der Verteilergetriebe und der Achsen

Mando de la caja de transferencia y puentes

- 154 -




:'; N’ftiv;.sBI\i. Wc%.a;:ta Hom_gg_:a m :ITM" n-%::ﬁ::xg;"’ % @ HaumeHogaHue @ Description o Désignation Q Benennung G Denominacion

1 +21290-2202128-00 1 KpoHwTeitn sawuTHbi BepxHuit  Protective bracket, top Supportde protection Halter,oben Soportede proteccion
superieur superior

2 +21290-2202125-00 1 KpoHwrTeitn sawmTHbii Huxhuit  Protective bracket, bottom _SLprr;i)é)l:trdeprotection Halter, unten ﬁl(f)g:i);edeproteccién

3 4+00001-0061041-11 20 Taiika M8 camoKoHTpALLascs Self-locking nut M8 IIgc(?ouautofreinéMB S.Mutter M8 TuercaM8autoblocante

4 +21213-2202010-00 1 Ban kappauHblit npomexyTounbii  Layshaft Arbre de transmission Gelenkwelle Arbol de cardan
intermédiaire intermedio

5 +00001-0061051-11 3 Tlaitka M12x1,25 NutM12x1.25 EcrouM12x1,25 MutterM12x1,25 TuercaM12x1,25

6 +00001-0055413-21 3 Bont M12x1,25x75 BoltM12x1.25x75 BoulonM12x1,25x75 SchraubeM12x1,25x75 TornilloM12x1,25x75

7 +21010-2201107-00 16 Bont Bolt Boulon Schraube Tornillo

8 +21211-2203012-00 1 Ban kappanHblii nepepguuii Propeller shaft, forward Arbre de transmission avant Gelenkwelle vorne Ar?oldecardén

9 4+00001-0005196-01 2 |llaitGa 8 Washer 8 Rondelle 8 Scheibe8 2?;’?(;2128

10 +00001-0005166-70 6 Llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica

11 +00001-0061008-11 6 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

12 421050-2202078-00 1 Onopa KkappaHHoro Bana Propeller shaft mounting Appuid‘arbre de Gelenkwellenlagerung Soporte de arbol cardan

13 +21200-2201010-00 1 Ban kappaHHbii B c6ope Propeller shaft assy tAr\(;ll:r)]rsenéllg?Ir(:ztrr]lsmission Gelenkwelle komplett Arbolde cardanen
complet conjunto

13 +21200-2201012-00 1 Ban kappauHbiit 3apHuit Propeller shaft, rear Art_)[edetransmission Gelenkwelle hinten Arbol de cardan trasero

14 +21010-2202106-00 4 Brynka Bush %rc;ﬁ{li Buchse Casquillo

15 +21010-2202104-00 4 Brynka pacnopas Spacer sleeve Douille entretoise Abstandshilse Espaciador

16 4+00001-0026470-01 4 |llait6a 8 Washer 8 Rondelle 8 Scheibe8 Arandela8

17 421310-2204102-00 1 MonepeynHa onopwl Crossmember Traverse d'appui Quertrager Travesafio

18 4+00001-0025984-71 4 llaitba 8 cronopHas Lock washer 8 Rondelle d'arrét 8 Sicherungsscheibe8 Arandela 8 defijacién

19 4+00001-0060433-21 2 Bont M8x18 BoltM8x18 BoulonM8x18 Schraube M8x18 Tornillo M8x18

20 +21200-2204010-00 1 Ban xappaumbiit cpeanmit B c6ope Propeller shaftassy Arbre de transmission Gelenkwelle komplett Arbolde cardanen

complet

conjunto

- 155 -

B402




—

N

oo N

Catalogue LADA 4x4 12.2008

__ i
@ : 11

12

B410

Ban kapaaHHbI NPOME)XYTOUHbIN
Layshaft

Arbre de transmission intermédiaire
Kardan-Zwischenwelle

Arbol cardan intermedio

- 156 -

21214-20
2131-41




:'; N’ftiv;.sBI\i. Wc%.a;:ta H°M—p-ﬂ—:a m ;Ta"" n-%::ﬁ::xg;"’ % @ HaumeHoBanme @ Description o Désignation o Benennung G Denominacion
1 +21213-2202068-00 1 Yexon Boot Gaine Manschette Funda
2 +11110-2215034-00 1 Xomyt uexna Clip Collier Bandschelle Abrazaderadefunda
3 +11110-2215088-00 1 Konbuo cronopHoe Circlip Bagued'arrét Haltering Anillo de fijacion
4 +21213-2202024-00 1 Onavey anacTuyHoit MyQTHI Flange, flexible coupling Bride d'accouplement Flansch Brida de acoplamiento
élastique elastico
5 +21010-2202120-00 ~ 1 Mydra anactuynas Flexible coupling Accouplementélastique Elastische Muffe Collarin elastico
5 +21010-2202120-02 ~ 1 Mydra anactuynas Flexible coupling Accouplementélastique Elastische Muffe Collarin elastico
5 +21230-2202120-00 (40,41) 1 My¢ra anactuynas Flexible coupling Accouplementélastique Elastische Muffe Collarin elastico
6 +00001-0061051-11 3 Tlaitka M12x1,25 NutM12x1.25 EcrouM12x1,25 MutterM12x1,25 TuercaM12x1,25
7 +21210-2202070-00 ~ 1 Wait6a Washer Rondelle Scheibe Arandela
7 +21210-2202071-00 ~ 1 Wait6a Washer Rondelle Scheibe Arandela
8 +00001-0055413-21 3 Bont M12x1,25x75 BoltM12x1.25x75 BoulonM12x1,25x75 SchraubeM12x1,25x75 TornilloM12x1,25x75
9 +21213-2202019-00 1 3arnywka Plug Obturateur Stopfen Obturador
10 +21213-2202016-00 1 Kopnyc wapxupa Housing, balljoint Corps de joint Scharniergehéuse Cuerpode articulacion
homocinétique
1" +21213-2202036-00 1 Xomyt Clip Collier Schelle Abrazadera
12 421213-2202066-00 1 Koxyx Casing Souffletprotecteur Abdeckung Protector

- 157 -

B410




A W0 N -~

Catalogue LADA 4x4 12.2008

B411

Ban kapaaHHbI NPOME)XYTOUHbIN
Layshaft

Arbre de transmission intermédiaire
Kardan-Zwischenwelle

Arbol cardan intermedio

- 158 -

2131-41




:'; N’fﬁ";.”’\i. Wc%.a;:ta H°M—:£-rﬁ3T—a"" "%% @ HaumeHoBaHve @ Description o Désignation Q Benennung G Denominacion
1 +21213-2202036-00 1 Xomyt Clip Collier Schelle Abrazadera
2 +11110-2215034-00 1 Xomyt uexna Clip Collier Bandschelle Abrazaderadefunda
3 +21213-2202068-00 1 Yexon Boot Gaine Manschette Funda
4 +21213-2202016-00 1 Kopnyc waphupa Housing, balljoint Corps de joint Scharniergehduse Cuerpode articulacion
homocinétique
5 +21213-2202019-00 1 3arnywka Plug Obturateur Stopfen Obturador
6 +21213-2202066-00 1 Koxyx Casing Souffletprotecteur Abdeckung Protector
7 +21050-2202078-00 1 Onopa kappaHHoro Bana Propeller shaftmounting Appuidarbre de Gelenkwellenlagerung Soporte de arbol cardan
8 +21010-2202080-00 1 Onopa KkappaHHoro Bana Propeller shaft mounting X%Bmﬁm de Gelenkwellenlagerung Soporte de arbol cardan
9 +21050-2202094-00 1 MNopwnnuuk Bearing g%ﬁlsgr]r:se?':? " Lager Cojinete
9 +21050-2202094-01 1 MNopwnnuuk Bearing Roulement Lager Cojinete
9 +21050-2202094-02 1 MNopwnnuuk Bearing Roulement Lager Cojinete
9 +21050-2202094-03 1 MNopwnnuuk Bearing Roulement Lager Cojinete
9 +21050-2202094-04 1 MNopwnnuuk Bearing Roulement Lager Cojinete
10 +00001-0010605-76 1 Konbuo ynopHoe 52 Thrustring 52 Baguedebutée52 Seegerring52 Anillo de tope 52
11 +21200-2204105-00 1 Taiika Nut Ecrou Mutter Tuerca
12 +21010-2202103-00 2 Qtpaxatensb Deflector Deflecteur Reflektor Deflector
13 +21200-2204015-00 1 Ban kappaHHbii cpeaHuit Propeller shaft Arbre de transmission Gelenkwelle Arbol de cardan central
14 +11110-2215088-00 1 Konbuo cronopHoe Circlip Bagued'arrét Haltering Anillo de fijacion

- 159 -

B411




Catalogue LADA 4x4 12.2008

B400

7
3

8
4/5 9
6

21214-20
Banbl kKapaaHHble 2131-41
B420 Propeller shafts

Arbres de transmission
Kardanwellen
Arboles cardan

- 160 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
1t TNotit. NNt Do Pk, Application QTY @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion

1 +21211-2201047-00 2 Bunka Fork Fourchette Gabel Horquilla

2 +21211-2202034-00 2 pecc-macnenka Greasenipple Graisseur Druckéler Lubricadorapresion

3 +21211-2202043-00 ~ 8 Konbuo cronopHoe 1,45 mm Circlip 1.45 mm Bague d'arrét 1,45 mm Haltering 1,45 mm Anillo defijacion 1,45
mm

3 +21211-2202044-00 ~ 8 Konbuo ctonopHoe 1,48 mm Circlip 1.48 mm Bague d'arrét 1,48 mm Haltering 1,48 mm Anillo de fijacién 1,48
mm

3 421211-2202045-00 ~ 8 Konbuo ctonopoe 1,52 mm Circlip 1.52 mm Bague d'arrét1,52 mm Haltering 1,52 mm Anillo defijacion 1,52
mm

3 +21211-2202046-00 ~ 8 Konbuo cronopHoe 1,56 mm Circlip 1.56 mm Bague d'arrét 1,56 mm Haltering 1,56 mm Anillo defijacion 1,56
mm

3 +21211-2202047-00 ~ 8 Konbuo ctonopHoe 1,60 mm Circlip 1.60 mm Bague d'arrét 1,60 mm Haltering 1,60 mm Anillo de fijacién 1,60
mm

3 421211-2202048-00 ~ 8 Konbuo ctonoproe 1,64 mm Circlip 1.64 mm Bague d'arrét 1,64 mm Haltering 1,64 mm Anillo defijacion 1,64
mm

3 +21211-2202049-00 ~ 8 Konbuo cronopHoe 1,67 mm Circlip 1.67 mm Bague d'arrét1,67 mm Haltering 1,67 mm Anillo defijacion 1,67
mm

3 +21211-2202050-00 ~ 8 Konbuo ctonopHoe 1,40 mm Circlip 1.40 mm Bague d'arrét 1,40 mm Haltering 1,40 mm Anillo de fijacién 1,40
mm

4 421211-2202025-00 4 Kpectosuna Trunnion Croisillon Kreuzstiick Cruceta

5 +21211-2202029-00 4 Mpecc-macnenka Grease nipple Graisseur Druckéler Lubricador a presion

6 421211-2201023-00 4 Onaney Flange Bride Flansch Brida

7 +21211-2201015-00 1 Ban kappaHHblii 3aaHuii Propeller shaft, rear Arbre de transmission Gelenkwelle hinten Arbol de cardan trasero

arriere

7 +21211-2203015-00 1 Ban «kapaaHHbiii nepegHuit Propeller shaft, forward Arbre de transmission avant Gelenkwelle vorne Arbol de cardan
delantero

8 +21010-2202115-00 2 O6oiiMa CanbHWKa Retainer, oil seal Porte-garnitured'étanchéité Wellendichtringgehause Collar del retén

9 +21010-2202110-00 2 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén

- 161 -

B420




Catalogue LADA 4x4 12.2008

6
1 7

2

3
4 5
8
\ 9

\\/ B
)
(40,41) 21214-20
Banbl kKapaaHHble
B421 Propeller shafts

Arbres de transmission
Kardanwellen
Arboles cardan

- 162 -




arriere

:': N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +21214-2201186-00 2 |ait6a Washer Rondelle Scheibe Arandela

2 +21213-2202036-00 2 Xomyt Clip Collier Schelle Abrazadera

3 21214-2201163-00 2 Kopnyc wapHupa Housing, balljoint Corps de joint Scharniergehduse Cuerpode articulacion
homocinétique

4 +21214-2201140-00 2 3arnywka Plug Obturateur Stopfen Obturador

5 +11110-2215084-00 2 Konbuo CTONOPHOE Circlip Bagued'arrét Haltering Anillo de fijacién

6 +21214-2201168-00 2 Yexon Boot Souffletprotecteur Schutzabdeckung Funda

7 +21214-2201134-00 2 XomyT Clip Collier Schelle Abrazadera

8 +21214-2203012-00 1 Ban kappanHblii nepepguuii Propeller shaft, forward Arbre de transmission avant Gelenkwelle vorne Ar?oldecardén

9 +21214-2201012-00 1 Ban kappaHHblii 3aaHuii Propeller shaft, rear Arbre de transmission Gelenkwelle hinten ,cg\?k?or}tggocardéntrasero

- 163 -

B421




—
EANN VIV

~N O O,

Catalogue LADA 4x4 12.2008

10

11
12

13

14

15

16

B430

NMpueoa nepeaHux Konéc
Front wheel drive

Transmission aux roues avant
Vorderradantrieb

Mando de las ruedas delanteras

- 164 -

21214-20
2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin

It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion

1 +21230-2215012-00 2 IPYC HapyXHblit Outer CVjoint Jointhomocinétique AuRRengelenk Juntahomocinética
extérieur exterior

2 +21210-3103060-10 2 KonbLo rpA3esalmTHOE Guardring Baguepare-boue Staubschutzring Anilloguardapolvos

3 +21210-3103033-00 2 Brynka canbHuKa Bush, oil seal Douille de garniture Buchse Casquilloderetén
d'étanchéité

4 +21230-2215020-10 2 Kopnyc HapyxHOro LwapHupa Outerjointhousing Corps de joint AuRenscharniergahéuse Cuerpode articulacion
homocinétique extérieur exterior

5 +21213-2215030-00 2 Yexon HapyxHoro wwapHupa Outer joint boot Souffletde joint AuRengelenk-Manschette Fundade lajunta
homocinétique extérieur homocinética exterior

6 +21210-2215090-00 4 Xomyt Clip Collier Schelle Abrazadera

7 +21210-2215038-01 2 Koxyx HapyXHblit Outercase Carter extérieur AuRendeckel Fundaexterior

8 +21213-2215010-00 1 Mpusoa npasblii Wheel drive, RH Transmission D compléte  Antriebswelle rechts Transmision der.

8 +21213-2215010-20 1 Mpueop npaswiii(Z=24) Wheel drive, RH Transmission D compléte  Antriebswelle rechts Transmision der.

8 +21213-2215011-00 1 Mpusos nesblit Wheel drive, LH Transmission G compléte  Antriebswelle links Transmision izq.

8 +21213-2215011-20 1 Mpuson nesuii B cbope (Z=24) Wheel drive, LH Transmission G compléte  Antriebswelle links Transmision izq.

9 +21210-2215098-00 2 Xomyt Clip Collier Schelle Abrazadera

10 +21210-2215070-00 2 Ban Shaft Arbre Welle Arbol

11 +21210-2215082-00 4 Konbuo ynopHoe Thrust ring Baguedebutée Anschlagscheibe Anillodetope

12 +21210-2215084-00 4 Konbuo cTonopHoe Circlip Bagued'arrét Haltering Anillo de fijacién

13 +21080-2215034-00 2 XomyT uexna Clip Collier Bandschelle Abrazaderadefunda

14 +21210-2215068-01 2 Yexon BHYTPEHHEro WapHupa Inner jointboot Souffletdejoint Innengelenk-Manschette Fundadelajunta
homocinétiqgue intérieur homocinéticainterior

15 421210-2215086-10 2 dukcatop Retaining clip Circlip Arretierung Fijador

16 +21210-2215056-00 1 LWIPYC BHYTpeHHWit npasblit Inner CV joint, RH Jointhomocinétique intérieur Innengelenkrechts Juntahomocinética
D interior der.

16 +21210-2215057-00 1 LIPYC BHYTpeHHMil nesbiii Inner CV joint, LH Jointhomocinétique intérieur Innengelenklinks Juntahomocinética
G interior izq.

16 +21230-2215056-00 1 WPYC BHYTpeHHWit npasblit Inner CV joint, RH Jointhomocinétique intérieur Innengelenkrechts Juntahomocinética
D interior der.

16 421230-2215057-00 1 LPYC BHYTpeHHMit nesbiii Inner CV joint, LH Jointhomocinétique intérieur Innengelenklinks Juntahomocinética
G interior izq.

- 165 -

B430




Catalogue LADA 4x4 12.2008

— N MO < W0

B510

B430

o

n/__l

< ¥

—

AN ™M

—

N N

= o
M L —
z £
o - 58
wewlme
~ ©
c8afe
©OEcSTS
2T 55
SLE>SA

B500

- 166 -



- 167 -

:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +00001-0059707-21 3 Bont M10x1,25x25 BoltM10x1.25x25 BoulonM10x1,25x25 SchraubeM10x1,25x25 TornilloM10x1,25x25
2 +00001-0005168-70 3 llaitba 10 npyxunHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela10elastica
3 +00001-0061015-11 2 Taiika M12x1,25 NutM12x1.25 EcrouM12x1,25 MutterM12x1,25 TuercaM12x1,25
4 +00001-0005170-70 3 llaitba 12 npyxuHHas Spring washer 12 Rondelle élastique 12 Federscheibe12 Arandela 12 elastica
5 +21210-2301063-00 1 KpoHwTeiin nesbiit Bracket, LH SupportG Tragebock links Soporteizqg.
6 +21213-2300012-10 1 Moct nepeaHuit Frontaxle Trainavant Vorderachse Puentedelantero
7 +21213-2302010-10 1 Penyktop nepeaHero Mocta Frontaxlereductiongear ~ Réducteurdetrainavant Differential Vorderachse gelductorde eje
8 +00001-0055405-21 1 Bont M12x1,25x35 BoltM12x1.25x35 BoulonM12x1,25x35 SchraubeM12x1,25x35 T(eJ%ri]Itlgrl(\)/llZXI,25x30
9 +21010-2904228-00 1 Laitba peryampoBoyHas 3 Mm Adjuster shim 3 mm Rondelle de calage 3 mm Einstellscheibe 3 mm érandelade regulacion
mm
B500




Catalogue LADA 4x4 12.2008

1
2
3 12
13
4 14
5
15
6
16
17
7 18
19
8
20
9 10
21
10 22
11 23
21214-20
Kopnyc u kpbilku peaykropa 2131-41
B510 Reducer housing and covers

Corps et couvercles de réducteur
Achsgetriebegehduse und —deckel
Cuerpo y tapas del reductor

- 168 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +00001-0061015-11 4 Taiika M12x1,25 NutM12x1.25 EcrouM12x1,25 MutterM12x1,25 TuercaM12x1,25
2 +00001-0005170-70 4 lllaitba 12 npyxunHas Spring washer 12 Rondelle élastique 12 Federscheibe12 Arandela 12 elastica
3 +00001-0005200-01 4 Ulainba 12 Washer 12 Rondelle 12 Scheibe12 Arandelal2
4 +00001-0035328-21 4 Wnunoka M12x1,25x40 StudM12x1.25x40 GoujonM12x1,25x40 StiftM12x1,25x40 Espéarrago
5 +00001-0035326-21 1 Wnunbka M12x1,25x30 StudM12x1.25x30 GoujonM12x1,25x30 StiftM12x1,25x30 gslpz;rlrézgsc;@o
6 4+00001-0035325-21 1 Wnunbka M12x1,25x25 StudM12x1.25x25 GoujonM12x1,25x25 StiftM12x1,25x25 'I\E/lslpzé)l(rlr’;gsc;(s)o
7 +21230-2401074-00 1 Npobka 22x1,5 KoHuyeckas Taperedplug22x1.5 Bouchonconique22x1,5 Verschlu3schraube mit Prﬂiggl}ncztasrﬁg 22x1.5
Kegelgewinde22x1,5
8 +21236-2302015-00 1 Kaprep Casing Carter Gehause Carter
9 +21210-2301014-10 1 Kpblwka HuxHAs Cover, lower Couvercle inférieure Unterdeckel Tapa inferior
10 +00001-0005166-70 14 |lait6a 8 npyxmHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
11 +00001-0060436-21 8 Bont M8x25 Bolt M8x25 BoulonM8x25 Schraube M8x25 Tornillo M8x25
12 +00001-0058962-11 8 laiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
13 +00001-0005164-70 8 [laiba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
14 +00001-0015000-21 8 Wnunbka M6x12 StudM6x12 GoujonM6x12 StiftM6x12 EspéarragoM6x12
15 +21210-2301022-00 1 Kpbiwka Cover Couvercle Deckel Tapa
16 +21213-2301070-00 1 Mpoknagka Gasket Joint Dichtung Junta
17 +21213-2303087-03 2 Mpoknaaka Gasket Joint Dichtung Junta
18 +21210-2303086-00 2 Kpuiwka Cover Couvercle Deckel Tapa
19 +21210-2301060-00 1 KponwrTeitn npasblii Bracket, RH SupportD Tragebockrechts Soporteder.
20 +00001-0035435-21 6 Wnunbka MB8x25 StudM8x25 GoujonM8x25 Stift M8x25 EspéarragoM8x25
21 +00001-0061008-11 6 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
22 +21010-1700020-00 1 Canyu Breather Reniflard EntlUfter Respiradero
23 +21230-2401046-00 1 Mpobka Cap Bouchon Stopfen Tapén

- 169 -

B510




Catalogue LADA 4x4 12.2008

16
1
2
3
: 17
: 18
6 lad
19
8
7l
10 5
4
11 3
12
13 X
14 20
" B550|— 21
21214-20
Peayktop n auddepeHunan nepegHero mocra 2131-41
B520 Front axle reducer and differential

Réducteur et différentiel du train avant
Vorderachsgetriebe und —differential
Reductor y diferencial del puente delantero

- 170 -




==

Nowuss. |_[ara Homep peranu Npumensemocts JKon | Description Désignation Benennun Denominacion
Notif. N. [Not.Data Part N. Application aTv] GUD  Haumenosanme (GB P [ FJ ignati [ D 9 [ E J

O O ©W ©W W W N N OO O O O OO OO HOoOOoH”OOOH”OHOo®DU A WWWWWWwN = =

—_ -

+21213-2301035-00 ~ 1 CanbHuK nesblit Oil seal, LH Garniture d'étanchéité G Dichtring links Reténizqg.
421230-2303121-00 ~ 1 CanbHuk nesbiit Oil seal, LH Garniture d'étanchéité G Dichtring links Reténizqg.
+21010-1701192-01 2 Konbuo ynopHoe Thrust ring Baguedebutée Sicherungsring Anillodetope
+21070-1701190-01 ~ 2 NMogwunHuk Bearing Roulement Lager Cojinete
+21070-1701190-03 ~ 2 NMogwunHuk Bearing Roulement Lager Cojinete
4+21070-1701190-04 ~ 2 NMogwunHuk Bearing Roulement Lager Cojinete
421070-1701190-05 ~ 2 NMogwunHuk Bearing Roulement Lager Cojinete
4+21070-1701190-06 ~ 2 NMogwunHuk Bearing Roulement Lager Cojinete
+21070-1701190-07 ~ 2 NMogwunHuk Bearing Roulement Lager Cojinete
+21010-1701035-00 2 KonbLo YCTaHOBOYHOE Backingring Baguedecalage Stellring Anillo de ajuste
+21010-1701037-00 2 Konbuo CTOMOPHOE Circlip Bagued'arrét Haltering Anillo de fijacion
+21010-2402080-00 ~ 1 Konbuo 2,55 mMm Ring 2.55 mm Bague 2,55mm Ring 2,55 mm Anillo 2,55 mm
+21010-2402081-00 ~ 1 Konbuo 2,60 mm Ring 2.60 mm Bague 2,60 mm Ring 2,60 mm Anillo 2,60 mm
+21010-2402082-00 ~ 1 Konbuo 2,65 mm Ring 2.65 mm Bague 2,65mm Ring 2,65 mm Anillo 2,65 mm
+21010-2402083-00 ~ 1 Konbuo 2,70 mm Ring 2.70 mm Bague 2,70mm Ring 2,70 mm Anillo 2,70 mm
+21010-2402084-00 ~ 1 Konbuo 2,75 mm Ring 2.75 mm Bague 2,75mm Ring 2,75 mm Anillo 2,75 mm
+21010-2402085-00 ~ 1 Konbuo 2,80 mm Ring 2.80 mm Bague 2,80 mm Ring 2,80 mm Anillo 2,80 mm
+21010-2402086-00 ~ 1 Konbuo 2,85 mm Ring 2.85 mm Bague 2,85mm Ring 2,85 mm Anillo 2,85 mm
+21010-2402087-00 ~ 1 Konbuo 2,90 mm Ring 2.90 mm Bague 2,90 mm Ring 2,90 mm Anillo 2,90 mm
+21010-2402088-00 ~ 1 Konbuo 2,95 mm Ring 2.95 mm Bague 2,95mm Ring 2,95 mm Anillo 2,95 mm
+21010-2402089-00 ~ 1 Konbuo 3,00 mm Ring 3.00 mm Bague 3,00mm Ring 3,00 mm Anillo 3,00 mm
+21010-2402090-00 ~ 1 Konbuo 3,05 mm Ring 3.05 mm Bague 3,05mm Ring 3,05 mm Anillo 3,05 mm
+21010-2402091-00 ~ 1 Konbuo 3,10 mm Ring 3.10 mm Bague 3,10mm Ring 3,20 mm Anillo 3,10 mm
+21010-2402092-00 ~ 1 Konbuo 3,15 mm Ring 3.15 mm Bague 3,15mm Ring 3,15 mm Anillo 3,15 mm
+21010-2402093-00 ~ 1 Konbuo 3,20 mm Ring 3.20 mm Bague 3,20mm Ring 3,20 mm Anillo 3,20 mm
+21010-2402096-00 ~ 1 Konbuo 3,35 mm Ring 3.35 mm Bague 3,35mm Ring 3,35 mm Anillo 3,35 mm
+21010-2402024-00 ~ 1 KomnnekT nopwWwunHWKoB Setofbearings Jeuderoulements Lagersatz Juegodecojinetes
+21010-2402024-10 ~ 1 KomnnekT nopwWwunHWKoB Setofbearings Jeuderoulements Lagersatz Juegodecojinetes
21010-2402041-00 1 Moawunuuk 3apHuit Bearing Roulement Lager Cojinete
21010-2402041-10 1 Nopwnnuuk Bearing Roulement Lager Cojinete
21010-2402025-00 1 NMogwnnunk  nepeaHwmit Bearing Roulement Lager Cojinete
21010-2402025-10 1 Nopwnnuuk Bearing Roulement Lager Cojinete
+21210-2302052-00 ~ 1 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén
421210-2302052-01 ~ 1 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén

B520

-171 -



Catalogue LADA 4x4 12.2008

16
1
2
3
: 17
: 18
6 lad
19
8
7l
10 5
4
11 3
12
13 X
14 20
" B550|— 21
21214-20
Peayktop n auddepeHunan nepegHero mocra 2131-41
B520 Front axle reducer and differential

Réducteur et différentiel du train avant
Vorderachsgetriebe und —differential
Reductor y diferencial del puente delantero

-172 -




:':. N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

10 +21230-1802216-00 ~ 1 Canbhuk peayktopa Reducer oil seal Q?jrnitured'étanchéitédu Getriebedichtung Retén del reductor

11 +21010-2201100-10 1 dnaney Flange rBeri;(;:teur Flansch Brida

12 +21010-2201106-01 1 Wait6a Washer Rondelle Scheibe Arandela

13 +00001-0025749-21 1 raiika M16x1,5 Self-lockingnutM16x1.5 EcrouautofreinéM16x1,5  S.MutterM16x1,5 TuercaM16x1,5
CaMOKOHTpALAsCcs

14 +21010-2402075-00 1 Macnootpaxatens Oil deflector Déflecteur d'huile Olabweiser Deflector de aceite

15 +21010-2402029-01 1 Brynka pacnophas Spacersleeve Douille entretoise Abstandshulse Casquillo distanciador

16 +21210-2303064-00 2 Taiika Nut Ecrou Mutter Tuerca

17 +00001-0038242-21 2 Bont M6x14 C npyXuHHOI Bolt M6x14 w/spring BoulonM6x14 avecrondelle Schraube M6x14 mit Tornillo M6x14 con
wait6oit washer élastique Federring arandelaelastica

18 +21010-2403066-00 ~ 2 MNnacTuHa Plate Plaque Platte Placa

19 +21010-2403065-00 ~ 2 MNnacTuHa Plate Plaque Platte Placa

20 +21213-2301034-00 ~ 1 CanbHuk npasbiit Oil seal, RH Garniture d'étanchéité D Dichtring rechts Reténder.

20 +21230-2303120-00 ~ 1 CanbHuk npasbiit Oil seal, RH Garniture d'étanchéité D Dichtring rechts Reténder.

21 +21230-2303010-00 1 Nuddepenumnan Differential Différentiel Differential Diferencial

-173 -

B520




Catalogue LADA 4x4 12.2008

3
4
6
7
8
9
510
11
12
13
1 4
21214-20
MocT 3agHuii u nosnyocu 2131?41
B530 Rear axle and axle shafts

Train arriere et demi-arbres de roues
Hinterachse und Achswellen
Puente trasero y semiejes

- 174 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +21213-2401010-00 1 Banka 3agHero mocta Beam, rear axle Corps de train arriere Hinterachsbruecke Vigadel puentetrasero
1 421214-2401010-00 (40,41) 1 Banka 3agHero mocta Beam, rear axle Corps de train arriere Hinterachsbruecke Vigadel puentetrasero
2 +21230-2401074-00 1 Npobka 22x1,5 KoHuyeckas Taperedplug22x1.5 Bouchonconique22x1,5 VerschluRschraube mit Tapdnconico22x1.5

Kegelgewinde22x1,5
3 +21010-2401050-01 1 Canyn Breather Reniflard Entlifter Respiradero
4 +21230-2401046-00 1 Npobka Cap Bouchon Stopfen Tapo6n
5 +21230-2403069-00 1 Nonyocsb Half-shaft Demi-arbre Achswelle Semieje
6 +21230-2403084-00 2 Konblo NOAWMMHMKA Bearingrace Baguederoulement Lagerring Anillo del cojinete
7 +21210-2403080-00 2 NMogwunHuk Bearing Roulement Lager Cojinete
7 +21210-2403080-01 2 NMogwunHuk Bearing Roulement Lager Cojinete
7 +21210-2403080-02 2 NMogwunHuk Bearing Roulement Lager Cojinete
8 +21210-2403086-00 2 MnacTuHa Plate Plaque Platte Placa
9 +21210-2403087-03 2 Npoknaaka Gasket Joint Dichtung Junta

10 +00001-0013438-33 8 Bont M10x1,25x50 BoltM10x1.25x50 BoulonM10x1,25x50 SchraubeM10x1,25x50 TornilloM10x1,25x50

1 +21210-2403072-00 2 Macnootpaxarenb Oil deflector Deflecteur d'huile Olabweiser Deflector de aceite

12 +00001-0005164-70 4 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica

13 +00001-0003763-01 4 Bunt M6x8 Screw M6x8 Vis M6x8 Schraube M6x8 Tornillo M6x8

14 +21210-3104039-00 10 Bont Bolt Boulon Schraube Tornillo

15 +21213-2400012-10 1 MocT 3agHuit ¢ Topmo3amn B Rear axle and brakes assy Train AR avec les freins hintere Achse mitBremsen  Conjuntodelpuente

c6ope complet komplett traseroy frenos

15 +21214-2400012-00 (40,41) 1 Moct 3agumit ¢ Topmo3amn B Rear axle and brakes assy Train AR avec les freins hintere Achse mitBremsen  Conjuntodelpuente

c6ope complet komplett traseroy frenos

16 +21210-3102065-00 2 Konnak cTymuubl Koneca Wheel hub cover Couvre-moyeu Radnabenkappe Casquetedelcubo

17 +21100-2301034-00 1 CanbHuk npasbiit Oil seal, RH Garniture d'étanchéité D Dichtring rechts rFliJgtdé?l der.

17 +21100-2301034-01 1 CanbHuk npasbiit Oil seal, RH Garniture d'étanchéité D Dichtring rechts Reténder.

17 +21100-2301035-00 1 CanbHuk nesblit Oil seal, LH Garniture d'étanchéité G Dichtring links Reténizq.

17 421100-2301035-01 1 CanbHuk nesblit Oil seal, LH Garniture d'étanchéité G Dichtring links Reténizq.

18 421210-2401065-00 2 KonbLO YNAOTHUTENbHOE Sealingring Bagued'étanchéité Dichtring Anillode

empaguetadura

19 +00001-0005168-70 8 llaitba 10 npyxunHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela10elastica

20 +00001-0021647-11 8 Taiika M10x1,25 NutM10x1.25 EcrouM10x1,25 MutterM10x1,25 TuercaM10x1,25

- 175 -

B530




= 2O 00 NO Ol N

Catalogue LADA 4x4 12.2008

12
13

14

B550|—15

16
17

18
19

20

B540

Pepnyxtop n auddepeHunan 3agHero Mmocrta
Rear axle reducer and differential

Réducteur et différentiel du train arriére
Hinterachsgetriebe und —differential

Reductor y diferencial del puente trasero

- 176 -

21214-20
2131-41




:';. N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +21010-2402024-00 ~ 1 KomnnekT noOAWMNHUKOB Setofbearings Jeuderoulements Lagersatz Juegode cojinetes
1 +21010-2402024-10 ~ 1 KomnnekT noOAWMNHUKOB Setofbearings Jeuderoulements Lagersatz Juegode cojinetes
2 21010-2402041-00 1 Mopwwunuuk 3agHwWit Bearing Roulement Lager Cojinete
2 21010-2402041-10 1 Mogwunuuk Bearing Roulement Lager Cojinete
3 21010-2402025-00 1 Mopgwwunuuk nepeaHwii Bearing Roulement Lager Cojinete
3 21010-2402025-10 1 Mogwunuuk Bearing Roulement Lager Cojinete
4 +21010-2402075-00 1 MacnooTpaxaTens Oil deflector Déflecteur d'huile Olabweiser Deflector de aceite
5 +21010-2402052-03 ~ 1 CanbHuk QOil seal Garnitured'étanchéité Dichtring Retén
5 +21230-1802120-00 ~ 1 CanbHuk QOil seal Garnitured'étanchéité Dichtring Retén
6 +21010-2201100-10 1 dnaney Flange Bride Flansch Brida
7 +21010-2201106-01 1 Wait6a Washer Rondelle Scheibe Arandela
8 +00001-0025749-21 1 laitka M16x1,5 Self-locking nutM16x1.5 Ecrou autofreiné M16x1,5 S.MutterM16x1,5 TuercaM16x1,5
CaMOKOHTpsWasca
9 +21010-2402029-01 1 Brynka pacnopHas Spacersleeve Douille entretoise Abstandshilse Casquillo distanciador
10 +21010-2402015-11 1 Kaprtep Casing Carter GehéauseHinterradgetriebe Carter
11 +21010-2402101-10 8 Bont Bolt Boulon Schraube Tornillo
12 +00001-0005168-70 4 |llaitba 10 npyxuHHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elastica
13 +00001-0013438-21 4 Bont M10x1,25x50 BoltM10x1.25x50 BoulonM10x1,25x50 SchraubeM10x1,25x50 TornilloM10x1,25x50
14 +21010-2402080-00 ~ 1 Konbuo 2,55 mMm Ring 2.55 mm Bague 2,55mm Ring 2,55 mm Anillo 2,55 mm
14 +21010-2402081-00 ~ 1 Konbuo 2,60 mMm Ring 2.60 mm Bague 2,60 mm Ring 2,60 mm Anillo 2,60 mm
14 +21010-2402082-00 ~ 1 Konbuo 2,65 mMm Ring 2.65 mm Bague 2,65mm Ring 2,65 mm Anillo 2,65 mm
14 +21010-2402083-00 ~ 1 Konbuo 2,70 mMm Ring 2.70 mm Bague 2,70mm Ring 2,70 mm Anillo 2,70 mm
14 +21010-2402084-00 ~ 1 Konbuo 2,75 mMm Ring 2.75 mm Bague 2,75mm Ring 2,75 mm Anillo 2,75 mm
14 +21010-2402085-00 ~ 1 Konbuo 2,80 mMm Ring 2.80 mm Bague 2,80 mm Ring 2,80 mm Anillo 2,80 mm
14 +21010-2402086-00 ~ 1 Konbuo 2,85 mMm Ring 2.85 mm Bague 2,85mm Ring 2,85 mm Anillo 2,85 mm
14 +21010-2402087-00 ~ 1 Konbuo 2,90 mMm Ring 2.90 mm Bague 2,90 mm Ring 2,90 mm Anillo 2,90 mm
14 +21010-2402088-00 ~ 1 Konbuo 2,95 mMm Ring 2.95 mm Bague 2,95mm Ring 2,95 mm Anillo 2,95 mm
14 +21010-2402089-00 ~ 1 Konbuo 3,00 mm Ring 3.00 mm Bague 3,00 mm Ring 3,00 mm Anillo 3,00 mm
14 +21010-2402090-00 ~ 1 Konbuo 3,05 mm Ring 3.05 mm Bague 3,05mm Ring 3,05 mm Anillo 3,05 mm
14 +21010-2402091-00 ~ 1 Konbuo 3,10 mMm Ring 3.10 mm Bague 3,10mm Ring 3,10 mm Anillo 3,10 mm
14 +21010-2402092-00 ~ 1 Konbuo 3,15 mMm Ring 3.15 mm Bague 3,15mm Ring 3,15 mm Anillo 3,15 mm
14 +21010-2402093-00 ~ 1 Konbuo 3,20 mMm Ring 3.20 mm Bague 3,20 mm Ring 3,20 mm Anillo 3,20 mm
14 +21010-2402096-00 ~ 1 Konbuo 3,35 mMm Ring 3.35 mm Bague 3,35mm Ring 3,35 mm Anillo 3,35 mm
15 +21060-2403010-00 1 Judpdepenuman 3apHero mocta B Rear-axle differentialassy Différentiel du train AR Hinterachsdifferential Conjunto del diferencial
c6ope complet delpuentetrasero
16 +00001-0038240-11 2 Bont M6x10 ¢ npyXuHHO Bolt M6x10 w/spring Boulon M6x10avecrondelle Schraube M6x10 mit Tornillo M5x10 con
waii6oi washer élastique Federring arandelaelastica
17 +21010-2403066-00 ~ 2 MnacTuHa Plate Plaque Platte Placa
18 +21010-2403065-00 ~ 2 MnacTuHa Plate Plaque Platte Placa
19 +21010-2403064-00 2 Tailka noawWwMnNHMKA Nut Ecrou de roulement Lagermutter Tuercadel cojinete
20 +21060-2402010-00 1 Pepyktop 3apgHero mocta B cbope Rearaxle reductiongear Réducteur de train arriére Differential Hinterachse Reductor del eje trasero

21010-2402024-00 =
21010-2402024-10 =

21010-2402025-00 + 21010-2402041-00
21010-2402025-10 + 21010-2402041-10

(3.9)

assy (3.9)

(3.9)

komplett (3.9)

enconjunto (3.9)

- 177 -

B540




Catalogue LADA 4x4 12.2008

3
1
4
5
6
1
2
5
7
6
21214-20
AuddepeHumnan 2131-41
Differential
B550 Différentiel
Differential
Diferencial

-178 -




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +21010-2403036-00 ~ 2 NMogwunHuk Bearing Roulement Lager Cojinete
1 +21010-2403036-01 ~ 2 NMogwunHuk Bearing Roulement Lager Cojinete
1 +21010-2403036-02 ~ 2 NMogwunHuk Bearing Roulement Lager Cojinete
1 +21230-2303036-00 2 NMoawunHuk Bearing Roulement Lager Cojinete
2 +21060-2402020-00 1 Llectephn rnasHoil nepenauun Finaldrive 43/11 Coupleconique43/11 Achsantrieb43/11 Pifiény corona43/11
43/11
3 21010-2403018-00 1 Ki{)oﬁxa anddepenunana Differential case Boitier de différentiel Differentialgehéuse Caja del diferencial
3 +21230-2303018-00 1 Kopobka pmuddepenunana Differential case Boitier de différentiel Differentialgeh&use Caja del diferencial
4 +21010-2403021-00 8 Bont Bolt Boulon Schraube Tornillo
5 21010-2403055-00 2 Carennut Pinion Satellite Ausgleichkegelrad Satélite
6 21230-2303050-00 2 |llectepHst nmonyocu Differential side gear Planétaire Antriebswellenrad Pifiénplanetario
6 +21230-2403050-00 2 |llectepHst nmonyocu Differential side gear Planétaire Antriebswellenrad Pifiénplanetario
7 +21010-2403060-00 1 Ocb cartennutos Pinionshaft Axe des satellites Ausgleichbolzen Eje de los satélites

- 179 -

B550




Catalogue LADA 4x4 12.2008

3
4
1
2
B100
C11G|C111 ;
5
6
21214-20
Mepanb TopMmoO3a 2131-41
Brak d
€100 szlaTepc?e ?rein
Bremspedal

Pedal del freno

- 180 -




:': N’ftiv;?sl\i. Nfﬁ::ta Hom_:i%tg%nu np:\"’::l'i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +21030-3504016-00 1 Maney, Tonkatens Pin, plunger Axe de poussoir Stangenbolzen Perno delempujador
2 +00001-0010640-76 1 Ckoba cTonopHas Retainer clip Etrier d'arrét Sicherungsbiigel Grapadefijacion

3 +21010-1602069-00 1 Brynka BHyTpeHHss Innerbush Douille intérieure Innenbuchse Buije interior

4 +21010-1602072-00 2 Brynka HapyxHas Outerbush Douille extérieure AuRenhilse Buje exterior

5 +21030-3504010-02 1 Nepanb Topmo3a Brakepedal Pédale defrein Bremspedal Pedaldelfreno

6 +21010-1602048-00 1 Haknagka nepanu Pedalpad Couvre-pédale Pedalauflage Gomade pedal

- 181 -

C100




Catalogue LADA 4x4 12.2008

14

15
16

17

18

C110

AnemeHTbl NpMBOAAa TOPMO3OB
Brake drive components

Eléments de commande des freins
Hauptteile des Bremsantriebs
Elementos de mando de frenos

- 182 -

21214-20
2131-41




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +21080-3510418-02 1 YnnoTHutens ToOMKaTens Seal, pushrod Jointd'étanchéitéde StoReldichtung Empaquetadurade
poussoir empujador
2 +21213-3510406-00 1 KponwrTeitn ycunutens Bracket, stay Support de servo-frein Tragarm Soportederefuerzo
3 +00001-0045702-80 1 Ckoba 24 Clamp 24 Etrier 24 Kabelschelle24 Grapa?24
4 +21070-3510430-00 1 XomyT Clip Collier Schelle Abrazadera
5 +21103-3510050-00 1 LWnaHr BakyymHoro ycunutens Hose, servo unit800 mm  Durit de servo-frein 800 mm Schlauch 800 mm Mangueradel
800 mm servofreno 800 mm
6 +21213-3505009-00 1 Uunuuap TOPMOSHON rnaBHblii Brake master cylinder Maitre-cylindre de frein Hauptbremszylinder Cilindro maestro
7 +21080-3505010-00 1 Uunuuap TOPMOSHON rnaBHblii Brake master cylinder Maitre-cylindre de frein Hauptbremszylinder Cilindro maestro
8 +21213-3505090-00 2 llltyuep Union Raccord Stutzen Racor
9 +21080-3505092-01 2 Brynka COeaMHUTENbHas Connectingbush Douille de liaison Verbindungsbuchse Casquillode unién
10 +00001-0021647-11 4 Tajika M10x1,25 NutM10x1.25 EcrouM10x1,25 MutterM10x1,25 TuercaM10x1,25
11 +00001-0005168-70 4 llaitba 10 npyxunHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela10elastica
12 +21080-3510010-01 1 Younuten TOpMO30B BakyyMHbIi Vacuum servo unit Servo-freina dépression Bremskraftverstarker Refuerzo de servofreno
12 +21080-3510010-02 1 Younuten TOpMO30B BakyyMHbIi Vacuum servo unit Servo-freina dépression Bremskraftverstarker Refuerzo de servofreno
13 +00001-0021700-90 4 Xomyt 16 neHTOYHbIN Retaining strap 16 Collieraruban 16 Bandschelle 16 mmd Abrazadera 16 de cinta
14 +00001-0005166-70 4 |llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
15 +00001-0061008-11 4 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
16 4+00001-0058962-11 2 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
17 +00001-0005164-70 2 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
18 +21210-3505120-00 1 Xomyt Clip Collier Schelle Abrazadera
19 21213-3505096-01 1 Bayok co wnaHramm Reservoir and hoses Reéservoiraveclestuyaux — Tankmit Schlaesuchen IﬂDepglsitocontubos
19 +21213-3505096-02 1 Bayok O wWnaHramu Reservoirand hoses Réservoiraveclestuyaux  TankmitSchlaeuchen IﬂDZXr;éseitSo contubos
20 +21030-3505110-03 1 [laTynk ypoBHS TOPMO3HOI Brake fluid level sensor Bouchon-contacteurde Standsgeber, A?())(Irgl(?gr nivel liquido de
KUAKOCTH niveau Bremsflissigkeit frenos
21 +21011-3505102-00 1 Bayok ruapoTOopmMo30B Brake fluid reservoir Réservoirde compensation Bremsfliissigkeitsbehalter E_gr?gusliité)o(iefrenos
22 +21213-3505125-00 2 Wnanr Hose Tuyau Schlauch I\/Ilanguera
23 +21030-3510030-00 1 Npoknagka Gasket Joint Dichtung Junta
23 +21070-3510030-00 1 Npoknagka Gasket Joint Dichtung Junta
24 4+00001-0026467-01 2 |llaitGa 8 Washer 8 Rondelle 8 Scheibe8 Arandela8
25 421210-3505152-00 1 Cko6a Clamp Etrier Biigel Grapa
26 4+00001-0045677-80 2 Xomyt 126,5 Clip126.5 Collier 126,5 Kabelband126,5 Abrazaderal26,5

- 183 -

C110




Catalogue LADA 4x4 12.2008

11
12
13
14
15

16

Cl11

(40,41)
AnemeHTbl NpMBOAAa TOPMO3OB
Brake drive components
Eléments de commande des freins
Hauptteile des Bremsantriebs
Elementos de mando de frenos

- 184 -

21214-20




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +21030-3510030-00 ~ 1 TMpoknagka Gasket Joint Dichtung Junta
1 +21070-3510030-00 ~ 1 TMpoknagka Gasket Joint Dichtung Junta
2 +21214-3510420-00 1 Crakan ynnothutens Sealretainer Cagedejointd'étanchéité Dichtungsbecher Vaso del compactador
3 +21080-3510418-02 1 YnnoTHutens ToOMKaTens Seal, pushrod Jointd'étanchéitéde StoReldichtung Empaquetadurade
poussoir empujador
4 +00001-0038322-01 2 Taitka M8 ¢ 3ybuatbiv Gyptukom  Toothed collar nut M8 Ecrou M8 a collet denté ZahnbundmutterM8 Tuerca M8 de collar
5 +00001-0045702-80 1 CkoGa 24 Clamp 24 Etrier 24 Kabelschelle24 dGergthg4
6 +21070-3510430-00 1 Xomyt Clip Collier Schelle Abrazadera
7 +21103-3510050-00 1 llinaur BaKyymHOro ycunutens Hose, servo unit800 mm  Durit de servo-frein 800 mm Schlauch 800 mm Mangueradel
800 MM servofreno 800 mm
8 +21214-3510006-00 1 Yeunutens BakyymHbii ¢ rnasHeiM  Vacuumbooster with Servo-frein adepression Saugluftbremsverstéarker mit Refuerzo de servofreno
LUAMHAPOM master cylinder avec maitre-cylindre Hauptzylinder con el cilindro principal
9 +21214-3510406-00 1 KponwrTeitn ycunutens Bracket, stay Supportde servo-frein Tragarm Soportederefuerzo
10 +00001-0021700-90 4 XomyT 16 neHTOuHbIN Retaining strap 16 Collier aruban 16 Bandschelle 16 mmd Abrazadera 16 decinta
11 +00001-0005166-70 4 [lainba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe8 Arandela 8 elastica
12 +00001-0061008-11 4 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
13 +00001-0058962-11 2 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
14 +00001-0005164-70 2 [laiba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
15 +21210-3505120-00 1 Xomyt Clip Collier Schelle Abrazadera
16 21213-3505096-01 ~ 1 Bayok cO wWnaHramu Reservoirand hoses Réservoiraveclestuyaux  TankmitSchlaeuchen IﬂDepélsito contubos
16 421213-3505096-02 ~ 1 Bayok co wwnaHramm Reservoir and hoses Réservoir avec lestuyaux  TankmitSchlaeuchen IﬂDeeXr;bésitSo contubos
17 +21030-3505110-03 1 [latynk ypoBHS TOPMO3HOI Brake fluid level sensor Bouchon-contacteurde Standsgeber, A?élrglc?osr nivel liquido de
KNIKOCTH niveau Bremsflissigkeit frenos
18 +21011-3505102-00 1 Bayok ruapoOTOPMO308B Brake fluid reservoir Réservoirde compensation Bremsflussigkeitsbehélter Eig;r)éﬁusliité)o(;efrenos
19 +21213-3505125-00 2 [UnaHr Hose Tuyau Schlauch Manguera
20 +00001-0026467-01 2 |lait6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela8
21 +21210-3505152-00 1 Ckoba Clamp Etrier Bugel Grapa
22 +00001-0045677-80 2 Xomyr 126,5 Clip126.5 Collier 126,5 Kabelband126,5 Abrazaderal26,5

- 185 -

Cli1




OO OO WIN =

Catalogue LADA 4x4 12.2008

C110{C111

14
15

16

C130

2

1

17

18

C220

19

20
21

22

C120

Mpueoa ruppoTopmMo30B
Hydraulic brakes drive
Commande hydraulique des freins
Antrieb der Hydraulikbremse
Mando de frenos hidraulicos

- 186 -

21214-20 (01)
2131-41  (02)




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +00001-0026053-71 2 |llaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
2 +00001-0058962-11 2 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
3 +21010-3506091-00 2 TpoitHuk T-piece RaccordenT T-Stiick RacorenT
4 +21210-3506140-00 1 Tpy6ka Pipe Tube Rohr Tubo
5 +21210-3506061-10 2 llinaHr TOPMO30B MNepeaHuil Brake hose Durit avant Schlauch Manguera
6 +21210-3506060-10 2 llnaHr TOPMO30B MepeaHuil Brake hose Durit avant Schlauch Manguera
7 +21210-3506046-00 3 Ckoba Clamp Etrier Klammer Grapa
8 +21213-3506040-10 1 Tpy6ka npasas nepeaHsis Front pipe, RH Tube D avant Rohr rechts vorne Tuboder.delantera
8 +21214-3506040-00 (40,41) 1 Tpy6ka K ABYM LMAMHOpam Pipeto RH brake two Tuyau vers deux cylindres  Rohr zu den zwei Zylindern ~ Tubohaciados

NpaBoro TopMosa cylinders du frein droit derrechten Bremse cilindros del freno
derecho
9 +21213-3506170-00 1 Tpy6ka Pipe Tube Rohr Tubo
9 +21214-3506170-00 (40.41) 1 Tpy6ka Pipe Tube Rohr Tubo
10 +21213-3506050-00 1 Tpybka nesas nepeawss Front pipe, LH Tube Gavant Rohr links vorne Tuboizqg. delantera
10 +21214-3506050-00 (40,41) 1 Tpybka K ABYM LMAMHApaM Pipeto LH brake two Tuyau vers deux cylindres  Rohr zu den zwei Zylindern ~ Tubohaciados
fleBoro  TopMo3a cylinders dufreingauche der linken Bremse cilindros del freno
izquierdo

1" +21213-3506150-00 1 Tpy6ka Pipe Tube Rohr Tubo

11 +21214-3506150-00 (40,41) 1 Tpy6ka Pipe Tube Rohr Tubo

12 +21210-3506054-00 1 Ckoba Fixing Etrier Klammer Grapa

12 +21210-3506055-00 1 Ckoba Fixing Etrier Klammer Grapa

13 +21210-3506056-00 1 KpoHwTeitn npasbiii Bracket, RH SupportD Halter rechts Soporteder.

13 +21210-3506057-00 1 KpoHwTeiin nesbiit Bracket, LH SupportG Halter links Soporteizg.

14 +00001-0003963-80 4 Konbuo ynnoTHutensHoe 12x1,5 Sealingring12x1.5 Bagued'étanchéité12x1,5 Dichtring12x1,5 Anillode

empaquetadural2x1,5

15 +21010-3506073-00 5 Ckoba Clamp Etrier Klammer Grapa

16 +21210-3506082-00 1 Tpy6ka Pipe Tube Rohr Tubo

17 +21210-3506100-00 1 Tpybka npasas 3apmss Rear pipe, RH Tube D arriere Rohr rechts hinten Tuboder. trasero

18 +21210-3506110-00 1 Tpybka nesast 3apgHsis Rear pipe, LH Tube G arriére Rohr links hinten Tuboizq. trasero

19 +21061-3506085-00 1 WnaHr Topmo30B 3apHwWit Brake hose Durit arriére Bremsleitung Mangueradefreno

20 +21010-5101129-00 1 Jlepxatens Retainer Plague de maintien Halter Sujetador

21 +21210-3506080-00 (01) 1 Tpy6ka Pipe Tube Rohr Tubo

21 +21290-3506080-00 (02) 1 Tpy6ka Pipe Tube Rohr Tubo

22 +21210-3506072-00 2 KpoHwTeitx Bracket Support Halter Soporte

C120

- 187 -




Catalogue LADA 4x4 12.2008

1
2
3 13
14
15
4 16
2
) 3
6 17
7 18
8 19
20
21
B530
9
10
10
12
21214-20
Mpueop perynaropa gaerneHnUs 2131-41

Pr rer lator actuator
C130 essure regulator actuato _
Commande du limiteur de pression
Druckreglerantrieb
Mando del regulador de presion

- 188 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +21213-3512120-00 1 KpouwTeitn perynatopa Bracket, brake pressure Supportde limiteur de Druckreglerhalter Soportedelregulador
naBneHus: regulator pression depresion
2 +00001-0005166-70 4 |laitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
3 +00001-0061008-11 4 Tajtka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
4 421210-3512010-01 1 Perynstop pmaBnexus Brake pressureregulator  Limiteur de pression Druckregler Reguladorde presion
5 421010-3512116-01 1 Ocb pbivara Shaft, operatingrod Axe de levier Hebelbolzen Ejede palanca
6 +21010-3512118-00 1 Yexon 3awmTHuI Kopnyca Boot Cache-poussiere Gehauseschutzhillle Fundaprotectora
7 4+21010-3512117-00 1 MNnactuna pbivara Lockplate, operatingrod Plaqued'appui Hebelplatte Placade palanca
8 4+00001-0038200-21 1 Bont M5x10 ¢ npyXuHHOIA Bolt M5x10 w/spring Boulon M5x10avecrondelle Schraube M5x10 mit Tornillo M5x10 con
wait6oi washer élastique Federring arandelaelastica
9 +00001-0025742-11 2 Tailka M6 camoKoHTpswascs Self-locking nut M6 Ecrouautofreiné M6 S.Mutter M6 TuercaM6 autoblocante
10 +21010-3512136-00 4 Brynka cepbru pesuHosas Rubberbush Douille entretoise de boucle Halterbuchse Casquillo
1" +21010-3512135-00 2 Brynka pacnopHas cepbru Spacersleeve Douille entretoise de boucle  Abstandsbuchse Casquillo distanciador
12 4+00001-0009028-21 2 Bont M6x30 Bolt M6x30 BoulonM6x30 Schraube M6x30 Tornillo M6x30
13 4+00001-0005196-01 2 |llaitGa 8 Washer 8 Rondelle 8 Scheibe8 Arandela8
14 4+00001-0038256-21 2 Bont M8x16 BoltM8x16 BoulonM8x16 Schraube M8x16 Tornillo M8x16
15 421210-3512122-00 1 Puyar ynpyruii npusoga Operatingrod Levier élastique de limiteur  BetatigungshebelDruckregler Palancaflexiblede
perynstopa mandoderegulador
16 +21210-3512126-00 1 KpoHwrTeitn Bracket Support Haltebock Soporte
17 +00001-0009021-21 1 Bont M6x14 BoltM6x14 BoulonM6x14 Schraube M6x14 Tornillo M6x14
18 +21210-3512128-00 1 O6oiima onopHoit BTYNKN Retainer, mounting bush Cage de douille d'appui Buchsenhalter Collar del casquillo de
19 +00001-0005164-70 1 lait6a 6 npyxuHnas Spring washer 6 Rondelle élastique 6 Federscheibe 6 zeg\rq?ielaﬁ elastica
20 +00001-0058962-11 1 lailka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
21 421010-3512125-00 1 Brynka pblyara npusoga Bush, operatingrod Douille de levier de Betéatigungshebelbuchse Casquillode la palanca
commande demando
22 +21010-3512132-00 1 Cepbra pbivara npusoga Link Boucle decommande Schékel Estribo de mando

- 189 -

C130




Catalogue LADA 4x4 12.2008

1

2

3 12

4

5

6 6
7

7 8

8 9

9 5

1 13

9

1

21214-20
Uunuuap rnaBHblii ruapoTOPMO30B 2131-41

Main brake cylinder
€140 Maitre-cylindre des freins
Hauptbremszylinder
Cilindro maestro de frenos hidraulicos

- 190 -



:': N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21010-1602617-00 1 Npobka Plug Bouchon Stopfen Tapo6n
2 +21010-1602618-00 1 TMpoknagka Gasket Joint Dichtung Junta
3 +21010-3505039-00 2 Mpoknaaka Gasket Joint Dichtung Junta
4 +21010-3505038-00 2 BUHT CTONOPHBIA Stop screw Vis d'arrét Halteschraube Tornillo de fijacion
5 +21080-3505037-00 2 Brynka pacnopHas Spacersleeve Douille entretoise Abstandshtilse Casquillo distanciador
6 +21010-3505031-01 2 MpyxuHa BO3BpaTHas Return spring Ressort de rappel Ruckholfeder Muelle de retorno
7 21080-3505032-00 2 Yawka npyxuHbl Spring cup Cuvette de ressort Federschale Cazoleta del muelle
8 +21080-3505034-00 2 MpyxuHa Spring Ressort Feder Muelle
9 +21010-3502051-01 3 KonbLo ynnoTHUTENbHOE Sealingring Bagued'étanchéité Dichtring Anillode
empaguetadura
10 21080-3505028-00 1 Mopwenb nnasawowwii Floating-type piston Pistonflottant Schwimmkolben Pistonflotante
11 +21080-3505041-00 1 Wait6a ynopuas Thrust washer Rondelledebutée Anschlagscheibe Arandelatope
12 21080-3505015-00 1 Uunnugp TOpMO3HON rnaBHblii Brake master cylinder Maitre-cylindre de frein Hauptbremszylinder Cilindro maestro
13 21080-3505029-00 1 Mopwenb Tonkatens Piston, plunger Piston de poussoir Kolben Piston del empujador
14 +21080-3505033-00 1 Konbuo ynnoTHuTenbHoe Sealingring Bagued'étanchéité Dichtring Anillode
empaguetadura

- 191 -

C140




Catalogue LADA 4x4 12.2008

1
3 11
2
: 8
1
g 7
7 5
1
; 2
9
6
10 1
21214-20
LinnuHap KonecHsblii 3aaHero TopMmosa 913141
C150 Rear brake wheel cylinder

Cylindre récepteur de frein AR
Hinterradbremszylinder
Cilindro de ruedas del freno trasero

- 192 -




n. | Newss. | [flara Homep petanu
It. | Notif. N. |Not.Data Part N.

Kon

QTY

@ HaumeHoBanne

@ Description

o Désignation

o Benennung

G Denominacion

- O O o N o oA wWw NN =

[Er—y

21050-3502048-00
+21050-3502050-01
21050-3502056-10
+21010-3502058-01
+21010-3502051-01

21050-3502054-00
21050-3502053-00

21050-3502043-00
+21010-1602591-01
+21010-1602592-00

21050-3502044-00

E-

N = = N NN N DD DD DN

Cyxapb

MopweHb

Ynop konopok
Konnayok 3awuTHbIi
Konbuo ynnotHuTenbHoe

Yawka
[pyxuHa KONECHOro uuAMHApa

Konbuo

Wryuep wnaHra
Konnayok wtyuepa
BuHT cTONOpHBIi

Retainer

Piston
Shoeabutmentplate
Protective cap
Sealingring

Backingcup

Spring, wheel cylinder
Ring

Union, hose

Cap, union

Stop screw

Taquet

Piston

Butéede segments
Capuchondeprotection
Bagued'étanchéité

Cuvette

Ressort de cylindre-
récepteur
Bague

Raccord de durit
Capuchonderaccord
Vis d'arrét

Einlegekeil

Kolben
Bremsbackenstiitze
Gummimanschette
Dichtring

Schale
Radbremszylinderfeder
Ring

Schlauchstutzen

Kappe
Sperrschraube

Chaveta

Piston
Topedezapatas
Protector

Anillode
empaguetadura
Platillo

Muelle del cilindro de la
rueda
Anillo

Racor de tubo flexible
Casquete deracor
Tornillo de fijacion

- 193 -

C150




Catalogue LADA 4x4 12.2008

11
12

13

C220

14

15
16

17

18
19

C170

Mpueoa CTOSAHOYHOrO TOPpMO3a
Parking brake drive

Commande de frein de stationnement
Feststellbremsbetéatigung

Mando del freno de estacionamiento

- 194 -

21214-20




:'; N’ftiv;?sl\i. Nfﬁ::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +21210-3508068-00 1 Tpoc pyyHoro Topmo3a Handbrake cable Cable de frein a main Handbremsseil Cable de freno manual
2 21030-3508041-00 1 YnnoTtHutens Seal Jointd'étanchéité Dichtung Empaquetadura
3 +21030-3508012-02 1 Puyar npusoga pysHoro Topmosa Handbrakelever Levier de commande de Handbremshebel Palancadefrenode
frein a main mano
4 +21100-3508039-00 1 Knonka pbiuara Button, handbrakelever Boutondelevier Hebelknopf Boténdepalanca
5 +00001-0009021-21 4 Bont M6x14 BoltM6x14 BoulonM6x14 Schraube M6x14 Tornillo M6x14
6 +00001-0005164-70 4 [lainba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
7 +00001-0005196-01 1 Waii6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela8
8 +00001-0007342-01 1 Wnavnt 2x15 Splitpin 2x15 Goupille2x15 Splint2x15 Clavija 2x15
9 +21030-3508040-00 1 Yexon 3awmTHbIA Coverboot Cache-plastique Schutzhiille Fundaprotectora
10 +21210-3508045-00 1 KpoHwrTeitn Bracket Support Trager Soporte
11 +21010-3508076-00 1 Brynka HakoHewHuka Sleeve, cableend Douille d'embout Endstiickbuchse Casquillo del terminal
12 +00001-0061023-11 2 Taiika M8 Hu3kas ThinnutM8 Ecroubas M8 Flachmutter M8 Tuerca M8 baja
13 +21010-3508078-00 1 MpyxuHa oTTAXHas Return spring Ressort de rappel Ruickholfeder Muelle
14 +00001-0011954-70 4 [lainba 5 npyxuHHas Spring washer 5 Rondelle élastique 5 Federscheibe5 Arandela5elastica
15 +00001-0009776-11 4 Bont M5x12 BoltM5x12 BoulonM5x12 Schraube M5x12 Tornillo M5x12
16 +21230-3508180-00 1 Tpoc pyyHoro Topmo3sa Handbrake cable Cable de frein a main Handbremsseil Cable de freno manual
17 +21010-3508075-00 1 Ypasuutens Tpoca Cable equalizer Palonnier de frein Bremsausgleicher Equilibrador del cable
18 +00001-0076797-07 1 BunT camoHapesaowuii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
19 +00001-0033091-05 1 Bunt M4x14 Screw M4x14 Vis M4x14 Schraube M4x14 Tornillo M4x14

- 195 -

C170




Catalogue LADA 4x4 12.2008

15
16
17
18
19
20

C220

21
22
23

Cil71

(~)
Mpueoa cCTOSHOYHOrO TOPpMO3a
Parking brake drive
Commande de frein de stationnement
Feststellbremsbetéatigung
Mando del freno de estacionamiento

- 196 -

2131-41




:'; N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +00001-0005164-70 5 lllaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
2 +00001-0058962-11 1 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
3 +21310-3508263-00 1 KpoHwTeiin Bracket Support Halter Soporte
4 +21080-3508075-00 1 YpasHutens Tpoca Cable equalizer Palonnier de frein Bremsausgleicher Equilibrador del cable
5 +00001-0009021-21 4 Bont M6x14 BoltM6x14 BoulonM6x14 Schraube M6x14 Tornillo M6x14
6 +00001-0010640-76 1 Ckoba cTonopHas Retainer clip Etrier d'arrét Sicherungsbiigel Grapadefijacion
7 +21080-3508012-20 1 Puyar npusoga pysHoro Topmosa Handbrakelever Levier de commande de Handbremshebel Palancadefrenode
frein a main mano
8 +21100-3508039-00 1 Knonka pbiuara Button, handbrake lever Boutonde levier Hebelknopf Boténdepalanca
9 21080-3508036-00 1 Mpyxuna Tarn Spring Ressort de tige Betéatigungsfeder Muelle del tirante
10 +21010-3508037-00 1 Wain6a onopHas Thrust washer Rondelled'appui Scheibe Arandeladeapoyo
11 +21080-3508071-00 1 Tara npusopa Operatingrod Tringle de commande Betatigungsstange Tirante de mando
12 +21080-3508073-00 1 Ocb Tarm Shaft Axe detringle Stangenachse Eje de varilla
13 +21080-3508046-00 1 Yexon 3awmTHbIA Gaiter Souffletde protection Schutzhiille Fundaprotectora
14 21290-3508044-00 1 Koxyx 3awmuTHbiii Protective shield Carter de protection Abdeckung Fundade proteccion
15 +21080-3508214-20 1 Ckoba Tpoca Clip, cable Etrier de cable Seilzugbugel Grapade cable
16 +21290-3508180-00 1 Tpoc pyuHoro Topmosa npasuwii  Handbrake cable RH Cable de frein a main D Handbremsseil, rechts Cable de freno manual
17 +00002-0204136-01 1 Waitba 8 Washer 8 Rondelle 8 Scheibe8 gfgndelaS
18 +00001-0061008-11 1 Tlaiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
19 4+00001-0061023-11 1 Taitka M8 Hu3skas Thin nut M8 Ecrou bas M8 Flachmutter M8 Tuerca M8 baja
20 421290-3508217-00 1 KpoHwTeiin Bracket Support Halter Soporte
21 +00001-0011954-70 4 llaitba 5 npyxuHHas Spring washer 5 Rondelle élastique 5 Federscheibe5 Arandela5elastica
22 4+00001-0009776-11 4 Bont M5x12 BoltM5x12 BoulonM5x12 Schraube M5x12 Tornillo M5x12
23 +21290-3508181-00 1 Tpoc pyyHoro Topmo3a feBblit Handbrake cable LH Céble de freinamain G Handbremsseil, links Cable de freno manual

iza.

- 197 -

Cil71




Catalogue LADA 4x4 12.2008

12
13
14
15
1
2
3 C220
4
16
6 17
5|7 18
8 19
9 20
10
11
(~) 2131-41
Mpueoa cCTOSHOYHOrO TOPpMO3a
C172 Parking brake drive

Commande de frein de stationnement
Feststellbremsbetéatigung
Mando del freno de estacionamiento

- 198 -




:'; N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion

1 +21310-3508263-00 1 KpoHwTeiin Bracket Support Halter Soporte

2 +00001-0009021-21 4 Bont M6x14 BoltM6x14 BoulonM6x14 Schraube M6x14 Tornillo M6x14

3 +00001-0005164-70 4 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica

4 +00001-0010640-76 1 Ckoba cTonopHas Retainer clip Etrier d'arrét Sicherungsbiigel Grapadefijacion

5 +21080-3508012-20 1 Puyar npusoga pysHoro Topmosa Handbrakelever Levier de commande de Handbremshebel Palancadefrenode

frein a main mano

6 +21100-3508039-00 1 Knonka pbiuara Button, handbrake lever Boutonde levier Hebelknopf Boténdepalanca

7 21080-3508036-00 1 Mpyxuna Tarn Spring Ressort de tige Betéatigungsfeder Muelle del tirante

8 +21010-3508037-00 1 Wain6a onopHas Thrust washer Rondelled'appui Scheibe Arandeladeapoyo

9 +21080-3508073-00 1 Ocb Tarm Shaft Axe detringle Stangenachse Eje de varilla
10 +21230-3508065-00 1 Hanpasnsiowas nepegHero Tpoca Frontcable guide Guide de cable AV Vorderseilfuehrung Guiadelcable delantero
11 21290-3508044-00 1 Koxyx 3awuTHbIA Protective shield Carter de protection Abdeckung Fundade proteccion
12 21310-3508068-00 1 Tpoc pyyHoro Topmo3a Handbrake cable Cable de frein a main Handbremsseil Cable de freno manual
13 +21010-3508076-00 1 Brynka HakoHeyHuka Sleeve, cableend Douille d'embout Endstlickbuchse Casquillo del terminal
14 4+00001-0061023-11 2 Taitka M8 Hu3kas Thin nut M8 Ecrou bas M8 Flachmutter M8 Tuerca M8 baja
15 +21010-3508078-00 1 MpyxuHa oTTAXHas Return spring Ressort de rappel Riickholfeder Muelle
16 +00001-0011954-70 4 llaitba 5 npyxuHHas Spring washer 5 Rondelle élastique 5 Federscheibe5 Arandela5elastica
17 4+00001-0009776-11 4 Bont M5x12 BoltM5x12 BoulonM5x12 Schraube M5x12 Tornillo M5x12
18 +21230-3508180-00 1 Tpoc pyyHoro Topmo3a Handbrake cable Cable de frein a main Handbremsseil Cable de freno manual
19 421010-3508075-00 1 Ypasuutenn Tpoca Cable equalizer Palonnier de frein Bremsausgleicher Equilibrador del cable
20 421230-3508046-00 1 Yexon 3awuTHbIN Gaiter Souffletde protection Schutzhille Fundaprotectora

- 199 -

C1l72




Catalogue LADA 4x4 12.2008

1
2
4
3
21214-20
Ycunutenb BaKyyMHbI TOPMO30B 2131-41
C180 Vacuum servo

Servo-frein a dépression
Unterdruck-Bremskraftverstarker
Servofreno de vacio

- 200 -




MpumeHsemMocTb

Ne u3s. Homep petanu
Notif. N. Part N.

Application

HaumeHoBanue

K
arv] @

@ Description

o Désignation

o Benennung

G Denominacion

=l
B W NN = -

+21100-3510040-01 ~
+21100-3510040-02 ~
21080-3510110-00
+21080-3510070-00
+21080-3510202-00

1 Knanan oGpartHblii
1 Knanan oGpartHblii
1 Ynnothutens

1 Wrok

1 Yexon sawutHbii

Non-return valve
Non-return valve
Seal

Outputrod

Boot

Clapetantiretour
Clapetantiretour
Jointd'étanchéité
Tige

Souffletde protection

Rickschlagventil
Rickschlagventil
Dichtung
Kolbenstange
Schutzhille

Valvuladeretorno
Valvuladeretorno
Empaquetadura
Vastago
Fundaprotectora

- 201 -

C180




Catalogue LADA 4x4 12.2008

1 _
C210
8
2 9
10| 7
3 11
12
4 8
3 13]
4
5 14
21214-20
Topmo3a nepegHue 2131-41
C200 Front brakes

Freins avant
Vordere Bremsbackentréager
Frenos delanteros

- 202 -




:'; N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +21230-3501144-00 1 Koxyx npasbiit Splash guard, RH Téle de protection D Abdeckplatterechts Fundader.

1 +21230-3501145-00 1 Koxyx nesbliit Splashguard, LH Tole de protection G Abdeckplatte links Fundaizq.

2 +00001-0059707-30 4 Bont M10x1,25x25 BoltM10x1.25x25 BoulonM10x1,25x25 SchraubeM10x1,25x25 TornilloM10x1,25x25
3 +21230-3501148-00 1 Koxyx nepeanuii npasbiii Front splash guard, RH Téle de protection D Abdeckungvornerechts Fundadelanterader.
3 +21230-3501149-00 1 Koxyx nepemHuit nesbiii Front splash guard, LH Téle de protection G Abdeckung vorne links Fundadelanteraizq.
4 +00001-0026437-01 4 |llaii6a 6 Washer 6 Rondelle 6 Scheibe6 Arandela6

5 +00001-0038241-11 2 Bont M6x12 ¢ mpyXuHHOIA Bolt M6x12 w/spring Boulon M6x12 avecrondelle Schraube M6x12 mit Tornillo M6x12 con

wait6oit washer élastique Federring arandelaelastica
6 4+00001-0038246-11 2 Bont M6x25 C MpyXMHHOIA Bolt M6x25 w/spring Boulon M6x25 avecrondelle Schraube M6x25 mit Tornillo M6x25 con
wait6oit washer élastique Federring arandelaelastica

7 +21213-3501004-00 1 Topmo3 nepegHuit npasbiit RH front brake Freinavant D Vorderradbremse rechts Frenodelanteroder.
7 +21213-3501005-00 1 Topmo3 nepemuuit nesblit LH front brake Freinavant G Vorderradbremse links Freno delanteroizq.
7 +21214-3501012-00 (40,41) 1 Topmo3 nepepHuit npasbiit RH front brake Frein avant D Vorderradbremse rechts Frenodelanteroder.
7 +21214-3501013-00 (40,41) 1 TopMo3 nepemHuil NeBblit LH front brake Frein avant G Vorderradbremse links Freno delanteroizq.
8 +21210-3501163-00 4 Ppuyar Lever Levier Hebel Palanca

9 +21010-3501133-00 4 Wnnuut Splitpin Goupille Splint Clavija

10 421210-3501170-00 ~ 4 Ocb npyxuHbl Spring shaft Axe deressort Federachse Eje de muelle

10 421210-3501170-01 ~ 4 Ocb npyxuHbl Spring shaft Axe deressort Federachse Eje de muelle

1 +21210-3501166-00 8 Mpyxuna Spring Ressort Feder Muelle

12 +21213-3501154-00 1 Hanpasnsowas konogok npasas  Brake pad carrier, RH Support d'étrier D Bremsbackenhalterrechts Guiade pastillas der.

12 +21213-3501155-00 1 Hanpasnqiowas konogok nesas Brake pad carrier, LH Support d'étrier G Bremsbackenhalter links Guiade pastillasizq.

13 +21210-3501090-01 1) 4 Konopka nepegHero Topmo3a Frontbrake pad Plaquette defreinavant Bremsbacke, vorne Palstilla delfreno

13 +21230-3501090-00 2) (40.41) 4 Konomka nepegHero Topmosa Frontbrake pad Plagquette defreinavant Bremsbacke, vorne %eagtrilltlgrgel freno

14 +21210-3501070-00 2 Jluck nepeaHero Topmo3a Front brake disc Disque de frein avant Bremsscheibe, vorne D(iels?:rc])tzreol freno

delantero
1) +21210-3501089-00 1 Komnnekt Topmo3Hbix komogok — Setofbrake pads Jeude plaquettes defrein SatzBremsbacken Juegode pastillas
2) +21230-3501089-00 (40,41) 1 Komnnekt TopmosHbix komogok  Setofbrake pads Jeude plaquettes defrein SatzBremsbacken Juegode pastillas

- 203 -

C200




Catalogue LADA 4x4 12.2008

C120
1
2
10
’ 11
12
5
6 13
14
4
7
8
9
21214-20
CynnopTbl NepeaHnx TOpMO30B e
C210 Front brakes components

Supports des freins avant
Hauptteile der Vorderbremsen
Elementos de los frenos delanteros

- 204 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +21010-3501059-00 2 dukcatop Detent Visdebutée Riegelknopf Fijador
2 +21010-3501060-00 2 Mpyxuna Spring Ressort Feder Muelle
3 +21210-3501016-00 1 Cxoba cynnopta npasas RH caliper Etrier de frein D Bremssattel rechts Soporteder.
3 +21210-3501017-00 1 Ckoba cynnopra nesas LH caliper Etrier de frein G Bremssattel links Soporteizqg.
4 +21210-3501178-00 1 Bnok umnuuppos npasuii B coope Cylinder housing assy, RH Bloc-cylindres récepteurs D Zylinderblock rechts komplett Blogue de cilindros der.
complet enconjunto
4 421210-3501179-00 1 Bnok umnuuapos neswiit B c6ope  Cylinder housing assy, LH  Bloc-cylindres récepteurs G Zylinderblock links komplett  Bloque de cilindros izq.
complet enconjunto
5 +21010-1602592-00 4 Konnawok wTyuepa Cap,union Capuchonderaccord Kappe Casquete deracor
6 +21010-1602591-01 4 lityuep wnaura Union, hose Raccord de durit Schlauchstutzen Racor de tubo flexible
7 21210-3501055-00 6 MopweHsb Piston Piston Kolben Piston
7 +21210-3501055-01 6 MopweHsb Piston Piston Kolben Piston
8 +21210-3501051-00 6 KonbLo ynnoTHUTENbHOE Sealingring Bagued'étanchéité Dichtring Anillode
empaguetadura
9 421210-3501058-00 6 Konmawok 3awuTHbIi Protective cap Cache-poussiére Gummimanschette Casquetede proteccion
10 421210-3506076-00 1 KpoHwTeitn npasbiit Bracket, RH SupportD Halter rechts Soporteder.
10 421210-3506077-00 1 KpoHwTeiiH nesbiit Bracket, LH SupportG Halter links Soporteizg.
11 4+00001-0038241-11 2 Bont M6x12 ¢ mpyXuHHOIA Bolt M6x12 w/spring Boulon M6x12 avecrondelle Schraube M6x12 mit Tornillo M6x12 con
wait6oi washer élastique Federring arandelaelastica
12 +21210-3506074-00 1 KponwrTeitn npasblii Bracket, RH SupportD Haltearm rechts Soporteder.
12 +21210-3506075-00 1 KpoHwTeitn neswiit Bracket, LH SupportG Haltearm links Soporteizg.
13 +21010-3506078-00 4 BonT nepenyckHoil Union bolt Boulondeby-pass Uberlaufschraube Tornillo de paso
14 +00001-0002844-60 8 Mpoknaaka Gasket Joint Dichtring Junta

- 205 -

C210




1—C230

Catalogue LADA 4x4 12.2008

C220

Topmo3a 3agHue B c6ope
Rear brakes assembly
Freins arriére complets
Hinterradbremse, komplett
Conjunto de frenos traseros

- 206 -

21214-20
2131-41




MpumeHsemMocTb

Ne u3s. Homep petanu
Notif. N. Part N.

Application

K
arv] @

HaumeHoBanue

@ Description

o Désignation

o Benennung

G Denominacion

2
W N = =

+21210-3502010-20
+21210-3502011-20
+21210-3502070-00
+21210-3502078-00

1 TopMo3 3aaHuit npasblit
1 Topmo3 3agHuil nesblil
2 BapabaH TOPMO3HOI

4 Bont

Rear brake, RH
Rear brake, LH
Brake drum
Bolt

Frein AR D
Frein AR G
Tambour de frein
Boulon

Hinterradbremse, rechts
Hinterradbremse, links
Bremstrommel
Schraube

Frenotrasero derecho
Freno trasero izquierdo
Tambor del freno
Tornillo

- 207 -

C220




C150

w

~NOoO O b

10
11

12

13
14

15

16

17

Topmo3a 3agHue
Rear brakes
Freins arriere
Hinterradbremse
Frenos traseros




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 4+00001-0038241-21 4 Bont M6x12 ¢ NPYXuHHOI Bolt M6x12 w/spring BoulonM6x12 avecrondelle Schraube M6x12 mit Tornillo M6x12 con
wait6oit washer élastique Federring arandelaelastica
2 +21210-3502012-20 1 lut 3agHero Topmosa npasbii  RHbrake backplate Flasque D de frein arriere  Bremsschild, rechts Plato de freno der.
2 421210-3502013-20 1 Wut 3agHero Topmo3a nesbiit LH brake backplate Flasque G de frein arriere ~ Bremsschild, links Platodefrenoizqg.
3 421080-3502019-01 2 3arnywka wwta Endplug Obturateur Stopfen Obturador
4 +21010-3502100-00 4 Croiika Kkonogku Steady post, shoe Colonnette Anschlagf. Bremsbacken- Montantedezapata
Axialversatz
5 +21010-3502103-00 4 Yawka BHyTpeHHsA Cap, inner Cuvette intérieur Innenschale Platillo interior
6 +21010-3502102-00 4 Mpyxuna Spring Ressort Feder Muelle
7 +21010-3502104-00 4 Yawka HapyxHas Cap, outer Cuvette extérieur AuRenschale Platillo exterior
8 +21050-3502040-00 2 luavHap KOMECHbIt 3aaHero Rear brake wheel cylinder Cylindre-récepteur arriere  Radbremszylinder hinten Cilindrode rueda de
TopMo3a frenotrasero
9 +21010-3502035-00 2 [pyxuHa BepXHss Upper spring Ressort supérieur Ruckholfeder,oben Muelle superior
10 +21010-3507037-00 4 Mopywka nnawku Expander strut Coussinet Spreizleistengummi Tope delaplaca
11 +21010-3507038-00 2 QOcb pbivara Levershaft Axe de levier Hebelbolzen Ejedepalanca
12 +21010-3507036-00 2 MMnanka pasxuMHas Expander strut Expandeur Spreizleiste Placade separacion
13 +00001-0007343-01 2 \lnamHt  2x20 Split pin 2x20 Goupille2x20 Splint2x20 Clavija 2x20
14 +00001-0026386-01 2 llaitba 10 Washer 10 Rondelle10 Scheibe 10 Arandelal0
15 +21010-3507034-00 1 Puiyar npasblit Lever, RH Levier D Hebelrechts Palancader.
15 +21010-3507035-00 1 Poyar nesbiit Lever, LH Levier G Hebel links Palancaizqg.
16 +21010-3502090-02 4 Konopka TopmosHas ¢ Haknagkoi Brakeshoeandlining Segmentde freinavec Bremsbacke mit Belag Zapatadefrenocon
garniture pastilla
17 +21010-3502038-00 2 TlpyxuHa HUXHAS Lower spring Ressort inférieur Riickholfeder,unten Muelle inferior

- 209 -

C230




Catalogue LADA 4x4 12.2008

1 17
18

2(3 19

4

5

6

7 20

8

9

10 21

11 99

12

13 23

14 24

15 8

16 25

21214-20 (01)

KonoHka pyneBas 2131-41 (02)
Steering column

D100 Colonne de direction

Lenksaule

Columna de direccion

- 210 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +21210-3403090-00 1 KpoHwTeiin pynesoro Bana Steering shaftbracket Supportd'arbre de direction Lenkspindelrohr Soporte de direccion
2 +21050-3401120-00 2 Mopwunuuk B cbope Bearing Roulement Lager Cojinete
3 +21050-3401126-00 2 NMoawunHuk Bearing Roulement Lager Cojinete
4 +21050-3401160-00 1 Ban pynesoro ynpasnenus Steering shaft Arbre de direction Lenkspindel Arbol de direccion
5 +21213-3401134-00 1 Komblo ycTaHOBOYHOE Mounting ring Baguedecalage Stellring Anillo de ajuste
6 +00001-0045677-80 1 Xomyr 126,5 Clip126.5 Collier126,5 Kabelband126,5 Abrazaderal26,5
7 +00001-0061008-21 2 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
8 +00001-0005166-70 4 |llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
9 +21213-3401092-01 .y :gg,11_g(1)?131) 1 Ban npomexyTouHblil Intermediate shaft Arbre intermédiaire Zwischenwelle Arbolintermedio
9 +21310-3401092-30 1 Ban npomexyTouHblil Intermediate shaft Arbre intermédiaire Zwischenwelle Zwischenwelle

10 +21213-3401324-00 1 Nposog macch npomexytoynoro Negativelead,intermediate Céble de masse d'arbre Lenkwelle-Massekabel Cable de masa

Bana shaft intermédiaire

11 +00001-0060426-31 2 Bont M8x35 Bolt M8x35 BoulonM8x35 Schraube M8x35 Tornillo M8x35

12 +21050-3403010-10 1 KpouwTeiin pynesoro Bana Steering shaftbracket Supportd'arbre de direction Lenkspindelrohr Soporte de direccién

13 +21030-3403044-00 2 MnacTuHa Plate Plaque Platte Placa

14 21213-3403048-00 2 |llaitba nnockas Flat washer Rondelleplate Flachscheibe Arandelaplana

15 +00001-0005164-70 2 [laiba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica

16 +21010-3704324-10 ~ 2 Bont M6 Bolt M6 Boulon M6 Schraube M6 Tornillo M6

16 +21100-3704324-00 ~ 2 Bont M6 Bolt M6 Boulon M6 Schraube M6 Tornillo M6

17 +21213-3402070-01 1 9mbnema pyns Steeringwheellogo Embléme de volant Auflage Embellecedor

18 +21100-3402136-00 1 Taiika Nut Ecrou Mutter Tuerca

19 +21213-3402012-00 1 Koneco pynesoe Steeringwheel Volantdedirection Lenkrad Volante de direccion

19 +21214-3402012-00 (151) 1 Koneco pynesoe Steeringwheel Volant de direction Lenkrad Volante de direccion

20 +21050-3403070-00 1 Koxyx BepxHuit Upper column shroud Capotsupérieur Deckel, oben Cubierta superior

21 +21050-3403072-01 1 Koxyx HUXHwWiA Lower column shroud Capotinférieur Deckel,unten Cubierta inferior

22 +00001-0076711-01 1 BunT camoHapesaowuit Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante

23 +00001-0033112-01 4 Bunt M5x20 Screw M5x20 Vis M5x20 Schraube M5x20 Tornillo M5x20

24 +21030-3403048-00 2 |llaitba nnockas Flat washer Rondelleplate Flachscheibe Arandelaplana

25 +00001-0061008-11 2 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

-211 -

D100




Catalogue LADA 4x4 12.2008

6
2
7
3
4
5
8
9
21214-20
MexaHu3m pynesomn 2131-41
D110 Steering mechanism

Mécanisme de direction
Lenkung
Mecanismo de direccién

-212 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin

It. [Notif. N. |Not.Data Part N. Application |QTY @D  Haumenosanme @  Description @ Désignation @)  Benennung @ Denominacion

1 +00001-0005196-01 2 |lait6a 8 Washer 8 Rondelle 8 Scheibe8 Arandela8

2 +00001-0061041-11 2 Taiika M8 camMoKOHTpALWancs Self-locking nut M8 Ecrou autofreiné M8 S.Mutter M8 TuercaM8autoblocante

3 +21230-3400010-20 1 Mexauusm pynesoii ¢ Steering gear complete with Boitier de direction complété Hydraulische Lenkung Conjunto mecanismo
ruapoycuauTeneM B cBope hydraulic assistance de servodirection komplett cconservodireccion

hidraulica

4 +21230-3401155-00 3 Bont Bolt Boulon Schraube Tornillo

5 +00001-0026386-01 3 Wait6a 10 Washer 10 Rondelle 10 Scheibe 10 Arandelal0

6 +21214-3401165-00 1 YnnoTtHutens Seal Jointd'étanchéité Dichtung Goma

7 +21214-3401208-00 1 Mnactura npuxumHas Retainingplate Plaquede serrage Druckplatte Placade apriete

8 +00002-0376749-01 3 Wait6a 10 Washer 10 Rondelle 10 Scheibe10 Arandelal0

9 +00001-0025745-11 3 Tlaitka M10x1,25 Self-lockingnutM10x1.25 EcrouautofreinéM10x1,25 S.MutterM10x1,25 TuercaM10x1,25

CaMOKOHTpALWanca

- 213 -

D110




Catalogue LADA 4x4 12.2008

1 Q)

4
2 R

5

D141—6

3

7

8

(01-31)(02-30,130,131) 21214-20 (01)
MexaHuam pynesoi 2131-41 (02)
D111 ’\S/lt,eerin_Q mechan_ism_

écanisme de direction
Lenkung
Mecanismo de direccién

- 214 -




:': N’ftiv;?sﬁ, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" np:\"’::l'i'g::'i'::“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +00001-0005196-01 2 |lait6a 8 Washer 8 Rondelle 8 Scheibe8 Arandela8

2 +00001-0061041-11 2 Taiika M8 camMoKOHTpALWancs Self-locking nut M8 Ecrou autofreiné M8 S.Mutter M8 TuercaM8autoblocante

3 +21210-3401155-00 3 Bont Bolt Boulon Schraube Tornillo

4 +21214-3401165-10 1 YnnoTtHutens Seal Jointd'étanchéité Dichtung Goma

5 +21214-3401208-00 1 Mnactura npuxumHas Retainingplate Plaquede serrage Druckplatte Placade apriete

6 +21213-3400010-10 1 MexaHnsm pynesoi Steering Direction Lenkgetriebe N_Iecar_)[smode

7 4+00002-0376749-01 3 Wait6a 10 Washer 10 Rondelle 10 Scheibel0 g\lrrgr?ggglo

8 4+00001-0025745-11 3 raiika M10x1,25 Self-lockingnutM10x1.25 EcrouautofreinéM10x1,25 S.MutterM10x1,25 TuercaM10x1,25
CaMOKOHTpsILascs

- 215 -

D111




Catalogue LADA 4x4 12.2008

1
7
, D150|— 8
D400 9
10

3
. D110|D111

5 —{D160

1ﬂ11
13
14
D160|— 15

21214-20 (01)
Mpueop pynesom 2131-41 (02)

Steering drive
D120 Timonerie de direction

Lenkantrieb
Mando de direccion

- 216 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY @D  Haumenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 +21213-3001030-00 1 Puyar kynaka npasbiii RH arm, stub axle Levier D de pivot Spurstangenhebelrechts Brazo del mufién der.
1 +21213-3001031-00 1 Puyar kynaka nesbiii LH arm, stub axle Levier G de pivot Spurstangenhebellinks Brazo del mufiénizq.
1 +21230-3001030-00 (40,41) 1 Puyar kynaka npasblii RH arm, stub axle Levier D de pivot Spurstangenhebelrechts Brazo del mufién der.
1 421230-3001031-00 (40,41) 1 Puiyar kynaka nesblit LH arm, stub axle Levier G de pivot Spurstangenhebellinks Brazo del mufiéniizq.
2 +21210-3001037-00 4 Bont poivara Bolt, lever Boulon de levier Hebelschraube Tornillo de palanca
3 +21210-3001040-00 2 MnacTuha cToOnoOpHas Retainingplate Plaque d'arrét Sicherungsblech Placadefijacion
4 +00001-0061015-21 4 Taiika M12x1,25 NutM12x1.25 EcrouM12x1,25 MutterM12x1,25 TuercaM12x1,25
5 +21210-3414052-00 ~ 1 Tara pynesas npasas Track rod, RH Biellette de direction D Spurstangerechts Bieleta de direccion der.
5 +21210-3414052-02 ~ 1 Tara pynesas npasas Track rod, RH Biellette de direction D Spurstangerechts Bieleta de direccién der.
5 +21230-3414052-00 (40.41) 1 Tara pynesas npasas Track rod, RH Biellette de direction D Spurstangerechts Bieleta de direccion der.
6 +21210-3401155-00 2 Bont Bolt Boulon Schraube Tornillo
7 +00002-0376749-01 2 [lait6a 10 Washer 10 Rondelle 10 Scheibe10 Arandelal0
8 +21213-3414080-00 1 Puyar ¢ KpoHWTEHOM Arm and bracket Levieravec support Hebel mit Trager Brazo oscilante con
soporte
9 +00001-0025745-11 2 Taitka M10x1,25 Self-lockingnutM10x1.25 EcrouautofreinéM10x1,25 S.MutterM10x1,25 TuercaM10x1,25
CaMOKOHTpALLaAca
10 +00001-0026386-01 2 [lait6a 10 Washer 10 Rondelle 10 Scheibe 10 Arandelal0
11 +21210-3414010-00 ~ (01-31) 1 Tara cpegmss Relay rod Biellette de direction Spurstangemitten Bieletaintermediade
(02-30,130,131) direccion
11 +21210-3414010-02 ~ (01-31) 1 Tara cpegnsis Relay rod Biellette de direction Spurstange mitten Bieletaintermediade
(02-30,130,131) direccion
11 421214-3414010-00 ~ 1 Tara cpegnss Relay rod Biellette de direction Spurstangemitten Bieletaintermediade
direccion
11 421214-3414010-01 ~ 1 Tara cpegmss Relay rod Biellette de direction Spurstange mitten Bieletaintermediade
direccion
12 +21010-3003074-00 2 Konnayok 3aWMTHbIN Dustcap Capuchonde protection Gummimanschette Casquete de proteccion
13 +00001-0007346-01 6 Wnaunt 3x30 Split pin 3x30 Goupille 3x30 Splint3x30 Clavija 3x30
14 +00001-0007934-11 6 Taitka M14x1,5 npopesHas NutM14x1.5, slotted Ecroucrénelé M14x1,5 KronenmutterM14x1,5 Tuercaalmenada
M14x1,5
15 +21210-3414053-00 ~ 1 Tara pynesas nesas Trackrod, LH Biellette de direction G Spurstange links Bieleta de direccion izq.
15 421210-3414053-02 ~ 1 Tara pynesas nesas Track rod, LH Biellette de direction G Spurstange links Bieleta de direccionizq.
15 +21230-3414053-00 (40,41) 1 Tara pynesas nesas Track rod, LH Biellette de direction G Spurstangelinks Bieleta de direccion izg.

- 217 -

D120




w

O @

Catalogue LADA 4x4 12.2008

10

11

D110

12

13

14
15

16
17

18

D130

Cucrtema rugpoycunurtens pyseBoro ynpaeneHus
Hydraulic steering system

Direction assistée hydrauliguement

Hydraulische Servolenkung

Sistema de la servodireccion hidraulica

- 218 -

21214-20
2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY @D  Haumenosanme @  Description @ Désignation @)  Benennung @ Denominacion
1 +21100-3724308-00 2 Xomyt Clip Collier Schelle Abrazadera
2 +21230-3408018-00 1 UnaHr BLICOKOTO AABNEHUS High pressure hose Tuyau a haute pression Hochdruckschlauch Mangueradealta
presion
3 +21230-3408144-00 1 Bont M16x1,5 wnavra Beicokoro ChannelboltM16x1.5,high Boulondutuyauahaute Schraube M16x1.5flir TornilloM16x1,5de la
[aBneHNs pressure line pressionM16x1.5 Hochdruckschlauch mangueradealta
presion
4 +00001-0002570-60 2 Ulaitba 16 Washer 16 Rondelle 16 Scheibe 16 Arandelal6
5 +21214-3407009-00 1 Hacoc rugpoycunutens Power steering pump Pompe d'assistance Servopumpe Bombadel reforzador
hidraulico
6 +21080-1300080-60 2 XoMyT BMHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazaderaelicoidal
7 +21214-3408124-00 1 WnaHr nogsopswmii 620 MM Supply hose 620 mm Tuyau d'arrivée 620 mm Einlaufschlauch 620 mm Mangueradeentrada
620 mm
8 +21214-3408027-00 1 WnaHr Huskoro pasnexust 600 mm Low pressure hose 600 mm Tuyauabasse pression600 Niederdruckschlauch 600 mm Mangueradebaja
mm presion 600 mm
9 +21080-1300080-50 2 XoMyT BMHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazaderaelicoidal
10 +21230-3408070-00 1 Bont M14x1,5 wnauvra Beicokoro ChannelboltM14x1.5,high Boulondutuyauahaute Schraube M14x1.5fir Tornillo M14x1,5de la
NaBNeHNS pressure line pressionM14x1.5 Hochdruckschlauch mangueradealta
presion
11 +00001-0002800-60 2 |aiba 14 Washer 14 Rondelle 14 Scheibe 14 Arandelal4
12 +21214-3410105-00 1 Nlenta pnvnnas macnsHoro 6aka  QOil reservoir strap (long)  Sanglelonguedefixationdu Band,lang Cintalarga del depésito
réservoir d'huile deaceite
13 +00001-0025741-11 1 Taiika M5 camoKOHTpAwLascs Self-locking nut M5 Ecrou autofreiné M5 S.Mutter M5 TuercaM5autoblocante
14 +00001-0009778-21 1 Bont M5x16 Bolt M5x16 BoulonM5x16 Schraube M5x16 Tornillo M5x16
15 +21214-3410100-00 1 Kponwrteitn kpennewns 6aka Bracket Support Halter Soporte
16 +00001-0025742-11 3 Taitkka M6 camokoHTpswascs Self-locking nut M6 Ecrouautofreiné M6 S.Mutter M6 TuercaM6 autoblocante
17 4+00001-0005194-01 3 |llait6a 6 Washer 6 Rondelle 6 Scheibe6 Arandela6
18 421230-3410010-00 1 Bak MacnsHblii Oil reservoir Réservoir d'huile Hydraulikdlbehélter Deposito de aceite

- 219 -

D130




Catalogue LADA 4x4 12.2008

11
13
1 14
2 15
3
4 16
5 18]
6 17
7 18
8
9
19
7
11 21
22
12 23
(01-31)(02-30,130,131) 21214-20 (01)
PepnykTop pynesoro mexaHusama 2131-41  (02)
D141 Steering mechanism reducer

Réducteur de boftier de direction
Lenkgetriebe
Reductor del mecanismo de direccion

- 220 -




n. | Noeuss. Bara Homep petanu MpumensemocTsb |Kon D - fei : PR
—— escription Désignation Benennun Denominacion
It. [Notif. N. [Not.Data Part N. Application JaTy| 0>  Haumenosanwe (GB P [ FJ 9 ( D J 9 ( E
1 +21213-3401061-00 1 Konna4yok ynnoTHUTENbHbIN Sealingcap Capuchond'étanchéité Dichtkappe Casquetedejunta
2 +00001-0007912-11 1 laiika M12x1,5 Huskas ThinnutM12x1,5 EcroubasM12x1,5 Flachmutter M12x1,5 TuercaM12x1,5 baja
3 +21010-3401082-00 1 LWait6a cTonopHas Lockwasher Rondelle d'arrét Sicherungsblech Arandeladefijacion
4 +21010-3401141-01 1 MnactuHa perynuposoyHoOro Adjusterscrewplate, 1.95 Caledevisderéglage 1,95 Stellschraubenblech1,95mm Placade tornillode
BuHta 1,95 MM mm mm regulacién 1,95 mm
4 +21010-3401142-01 1 Mnactuna perynuposoyHoro Adjuster screw plate, 2.00 Caledevisderéglage 2,00 Stellschraubenblech2,00mm Placade tornillo de
BuHTa 2.00 MM mm mm regulacién 2,00 mm
4 +21010-3401143-01 1 MnactuHa perynupoBoyYHoOro Adjuster screw plate, 2.05 Caledevisderéglage 2,05 Stellschraubenblech2,05mm Placade tornillo de
BuHTa 2,05 MM mm mm regulacién 2,05 mm
4 +21010-3401146-01 1 MnactuHa perynuposoyYHoOro Adjusterscrew plate, 2.20 Caledevisderéglage 2,20 Stellschraubenblech2,20mm Placade tornillode
BuHTa 2,20 MM mm mm regulacién 2,20 mm
4 +21010-3401190-01 1 Mnactuna perynuposoyHoro Adjuster screw plate, 1.975 Cale de visderéglage 1,975 Stellschraubenblech1,975 Placade tornillo de
sunTa 1.975 Mm mm mm mm regulaciéon 1,975 mm
5 +21010-3401063-00 1 BUHT perynupoBouYHbiit Adjustment screw Vis deréglage Stellschraube Tornillo de regulaciéon
6 +21050-3401060-00 1 Ban cowkun Drop arm shaft Arbre porte-galet Lenkwelle Arbol brazo
7 +21010-3401129-00 2 CenapaTop C wWwapukamu Cage and balls Cage avec billes Kugelkéfig Jaulaconbolas
7 +21010-3401129-01 2 CenapaTop C wWwapukamu Cage and balls Cage avec billes Kugelkéfig Jaulaconbolas
7 +21010-3401129-02 2 CenapaTop C wwapukamu Cage and balls Cage avec billes Kugelkéfig Jaulaconbolas
7 +21010-3401129-03 2 CenapaTop C wWwapukamu Cage and balls Cage avec billes Kugelkéfig Jaulaconbolas
8 +21010-3401123-00 1 KonbLo HWXHEro MNoAWMNHMKA Race, lower bearing Bague de roulementinférieur Unterer Lagerring Anillo del cojinete
inferior
8 +21010-3401123-01 1 KonbLo HWUXHEro MNoAWMNHMKA Race, lower bearing Bague de roulementinférieur Unterer Lagerring Anillo del cojinete
inferior
8 +21010-3401123-02 1 KonbLo HWXHEro MNoAWMNHMKA Race, lower bearing Bague de roulementinférieur Unterer Lagerring Anillo del cojinete
inferior
9 +21010-3401055-00 4* TMpoknapka perynuposouHas 0,1  Adjuster gasket, 0.1 mm Cale deréglage 0,1 mm Einstelldichtung 0,1 mm Juntaderegulacion0,1
MM mm
9 +21010-3401056-00 4* Mpoknaaka perynuposoyHas 0,15 Adjustergasket, 0.15mm Cale de réglage 0,15 mm Einstelldichtung 0,15 mm Juntaderegulaciéon0,15
mm
MM
9 +21010-3401058-00 4* Mpoknagka perynupoBoYHas Adjuster gasket Calederéglage Einstelldichtung Juntaderegulacion
9 +21010-3401059-00 4* Mpoknagka perynupoBoYHas Adjuster gasket Calederéglage Einstelldichtung Juntaderegulacion
10 +21010-3401057-00 1 Kpbllika kaprtepa HuXHAs Lower cover Couvercle inférieur de Unterer Gehausedeckel Tapa del carter inferior
boitier de direction
11 +21010-3401018-00 8 BuHT Screw Vis Schraube Tornillo
12 +21213-3401090-00 1 Cowka Drop arm Porte-galet Lenkstockhebel Brazo de direccion
13 +00001-0043241-11 1 Mpobka 12x1,5 koHuyeckas Taperedplug12x1.5 Bouchonconique12x1,5 Verschlu3schraube mit Tapdénconico12x1,5
Kegelgewinde12x1,5
14 +21010-3401047-00 1 Kpbllika kaprepa BepxHsis Cover, upper Couvercle supérieur de ObererGehausedeckel Tapa del carter superior
boftier de direction
15 +21010-3401054-03 1 Mpoknagka BepxHeit KPbILWIKK Gasket, upper cover Jointde couvercle supérieur Dichtungobere Juntade latapa
Gehéausedeckel superior
16 +21010-3401026-00 1 CanbHuk uepsska Oil seal, worm Garniture d'étanchéité de vis Schneckendichtring Retén del sinfin
sansfin
17 +21010-3401010-00 1 KapTtep pynesoro MexaHusma Steeringbox Boitier de direction Lenkgetriebegehause Carter del mecanismo
dedireccion
18 +21010-3401076-01 2 Brynka Bana COLIKM Bush, drop arm shaft Douille d'arbre porte-galet Lenkwellenbuchse Casquillo del arbol
brazo de direcciéon
19 +21010-3401023-00 1 CanbHuk Bana COLKM Oil seal, drop arm shaft Garnitured'étanchéité de Lenkwellendichtring Retén de arbol de brazo
porte-galet demando
20 +21010-3401122-00 1 Konbuo BepxHero noAawMnHuKa Race, upper bearing Baguederoulement Oberer Lagerring Anillo del cojinete
supérieur superior
20 +21010-3401122-01 1 Konbuo BepxHero nopwMnHuKa Race, upper bearing Baguederoulement Oberer Lagerring Anillo del cojinete
supérieur superior
20 +21010-3401122-02 1 Konbuo BepxHero noawunHuka Race, upper bearing Baguederoulement Oberer Lagerring Anillo del cojinete
supérieur superior
21 +21213-3401035-00 1 Ban uepssiuHbIit Wormshaft Vis sans fin Schnecke Sinfin de direccion
22 +00001-0005174-70 1 Waitba 20 npyxuHHaga Spring washer 20 Rondelle élastique 20 Federscheibe 20 Arandela 20 elastica
23 +00001-0021643-11 1 raitka M20x1,5 NutM20x1,5 EcrouM20x1,5 Mutter M20x1,5 TuercaM20x1,5

- 221 -

D141




Catalogue LADA 4x4 12.2008

4
3
9
10

5
11

21214-20
Pblyar MasiTHMKOBbIN C KPOHLUTEVNHOM 2131-41
D150 Idler arm with bracket

Levier de renvoi avec support
Schwinghebel mit Trager
Palanca pendular con soporte

- 222 -




n. | Newss. | [flara Homep petanu
. | Notif. N. |Not.Data Part N.

@ HaumeHoBanne

@ Description

o Désignation

o Benennung

G Denominacion

- O © o N o o & B

[Era—y

+00001-0007346-01
+21010-3003106-00
+21010-3003095-00

+21010-3003094-00 ~
+21010-3003094-01 ~

+21213-3414084-00
+00001-0007922-11

+00001-0026469-01
+21010-3003092-00
+21010-3003096-00

+21010-3003105-00
+00001-0025748-11

Wnannt  3x30
Lllaiiba BepxHss
Konblo ynnoTHuTENbHOE

Brynka ocu pelyara
Brynka ocu pblyara

Pblyar MasiTHUKOBBIi
laika M12x1,5 npopesHas

LWain6a 12
KpoHwTenH poiyara
Ocb MasiTHUKOBOrO pblyara

Laiiba HuxHas

laika M14x1,5
CaMOKOHTPALLAACH

Split pin 3x30
Washer, upper
Sealingring

Bush, arm pivot shaft

Bush, arm pivot shaft

Idler arm
NutM12x1.5, slotted

Washer 12
Bracket
Shatft, idlerarm

Washer, lower

Self-lockingnutM14x1.5

Goupille 3x30

Rondelle supérieure
Bagued'étanchéité
Douille d'axe de levier de
renvoi

Douille d'axe de levier de

renvoi ]
Levier de renvoi

Ecroucrénelé M12x1,5

Rondelle 12
Supportde levier de renvoi
Axe de levier de renvoi

Rondelle inférieure
Ecrouautofreiné M14x1,5

Splint3x30
Obere Scheibe
Dichtring

Hebelachsenbuchse
Hebelachsenbuchse

Umlenkhebel
KronenmutterM12x1,5

Scheibe12
Hebelhalter
Umlenkhebelachse

Untere Scheibe
S.MutterM14x1,5

Clavija 3x30
Arandelasuperior

Anillode
empaquetadura
Buje del eje palanca

Buje del eje palanca

Brazo oscilante

Tuercaalmenada
M12x1,5
Arandelal2

Soportede palanca
Eje de palancaoscilante

Arandelainferior
TuercaM14x1,5

- 223 -

D150




Catalogue LADA 4x4 12.2008

6
7
3

: < @,

4 e 2_‘ 8

5 | =

21214-20
Tarn pynesble KpailtHue 2131-41
D160 Steering links extreme

Biellettes de direction extrémes
Endspurstangen
Bieleta de direccién extremas

- 224 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin

ot N TNot Dot Poth. Application ]QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +21210-3414138-00 2 HakoHe4HMK BHYTPEHHMiA C Tie rod end, inner, with cap  Emboutintérieur avec Endstiickinnen Rotulade bieleta
KOANAYKOM capuchon interior

1 +21230-3414138-00 (40.41) 2 HakoHe4HMK BHYTPEHHMI C Tierod end, inner, with cap Emboutintérieur avec Endstlickinnen Roétulade bieleta
KOANaUKOM capuchon interior

2 +21010-3003074-00 4 Konnayok 3awWwmTHbINA Dustcap Capuchonde protection Gummimanschette Casquete de proteccion

3 +21010-3003079-00 4 Xomyt Clip Collier Schelle Abrazadera

4 +00001-0005166-70 4 |laitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica

5 +00001-0061008-11 4 Tajtka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

6 4+00001-0060439-21 4 Bont M8x35 Bolt M8x35 BoulonM8x35 Schraube M8x35 Tornillo M8x35

7 421010-3003054-00 2 Tara coeguHUTENbHAs Linkrod Barred'accouplement Spurstange Barra del trapecio de

direccion

8 +21010-3003134-00 2 HakoHeYHUK HapyXHbiii C Tierod outerendwithcap ~ Emboutextérieur avec AuRengelenk Terminal exterior con

KONMAYKOM capuchon capacete

- 225 -

D160




B430|B500

A wWN

D250

Catalogue LADA 4x4 12.2008

12

11 —|C120 CZOO,D230||D24O D400

D400

D200

NonepeunHa nepepaHeit nogBecku B coope
Front suspension cross-member assembly
Traverse de suspension avant compléte
Quertrager komplett

Conjunto del travesafio de suspension delantera

- 226 -

21214-20
2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
ot N TNot Dot Poth. Application ]QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21213-2901016-10 1 MNonepeunna nepepHeit noaseckn Frontsuspension cross- Traverse de suspension Quertragerkomplet Travesafiode
B cBope member assembly avantcomplete suspensiondelanteraen
conjunto
2 +00001-0061015-11 4 Taitka M12x1,25 NutM12x1.25 EcrouM12x1,25 Mutter M12x1,25 TuercaM12x1,25
3 +21010-2904225-00 50* [llaii6a perynuposounas 0,5 mm  Adjuster shim 0.5 mm Rondelle de calage 0,5mm  Einstellscheibe 0,5 mm Arandeladeregulacion
0,5mm
4 +21010-2904228-00 4 [lainba perynuposouHas 3 MM Adjuster shim 3 mm Rondelle de calage 3 mm Einstellscheibe 3 mm Arandeladeregulacion
3 mm
5 4+00001-0061427-21 4 Bont M12x1,25x70 BoltM12x1.25x70 BoulonM12x1,25x70 SchraubeM12x1,25x70 TornilloM12x1,25x70
6 4+00001-0025749-21 2 Taiika M16x1,5 Self-locking nutM16x1.5 Ecrouautofreiné M16x1,5 S.MutterM16x1,5 TuercaM16x1,5
CaMOKOHTpsiLwascs
7 +21210-2904045-00 4 [laitba ynopHas Thrust washer Rondelledebutée Anschlagscheibe Arandelatope
8 +21210-2904035-00 8" lllaiiba ynopHas Thrustwasher Rondelledebutée Anschlagscheibe Arandelatope
9 +21210-2904036-00 16* Llai6a ynopHas Thrustwasher Rondelledebutée Anschlagscheibe Arandelatope
10 +21210-2904032-00 2 Ocb HWXHEro poivara Lower arm shaft Axe de bras inférieur Lenkerlachseunten Eje del brazo inferior
11 +21213-2901020-10 1 Puiyarn nepepreit nopgsecku RH front suspensionarms  Bras D de suspensionavant Vorderachslenkerkomplett Brazos de suspension
npasie B cope assy assemblés delanterader..en
conjunto
11 +21213-2901021-10 1 Puiyarn nepepreit nopsecku LH front suspensionarms  Bras G de suspensionavant Vorderachslenkerkomplett Brazos de suspension
nesbie B cBope assy assemblés delanteraizg.en
conjunto
12 +00001-0005170-70 4 [lainba 12 npyxwHHas Spring washer 12 Rondelle élastique 12 Federscheibe 12 Arandela 12 elastica

- 227 -

D200




B4304/B500

g bhOODN

D250

0 O 00 NO®

N

10

Catalogue LADA 4x4 12.2008

11—|C124 D231|D240]D400

D400

12

D201

(40,41)
NonepeunHa nepepaHeit nogBecku B coope
Front suspension cross-member assembly
Traverse de suspension avant compléte
Quertrager komplett
Conjunto del travesafio de suspension delantera

- 228 -

21214-20




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @@  Description @D Désignation @)  Benennung @ Denominacion
1 21214-2901016-00 1 MNonepeunna nepepHeit noaseckn Frontsuspension cross- Traverse de suspension Quertragerkomplet Travesafiode
B cBope member assembly avantcomplete suspensiondelanteraen
conjunto
2 4+00001-0061015-11 4 Taiika M12x1,25 NutM12x1.25 EcrouM12x1,25 MutterM12x1,25 TuercaM12x1,25
3 +21010-2904225-00 50* [llaii6a perynuposounas 0,5 mm  Adjuster shim 0.5 mm Rondelle de calage 0,5mm  Einstellscheibe 0,5 mm Arandeladeregulacion
0,5mm
4 +21010-2904228-00 4 [lainba perynuposouHas 3 MM Adjuster shim 3 mm Rondelle de calage 3 mm Einstellscheibe 3 mm Arandeladeregulacion
3 mm
5 4+00001-0061427-21 4 Bont M12x1,25x70 BoltM12x1.25x70 BoulonM12x1,25x70 SchraubeM12x1,25x70 TornilloM12x1,25x70
6 421214-2904124-00 2 Taiika M18x1,5 ThinnutM8x1,5 Ecroubas M8x1,5 Flachmutter M8x1,5 TuercaM8x1,5 baja
7 +21214-2904045-00 4 |aitba ynopHas Thrustwasher Rondelledebutée Anschlagscheibe Arandelatope
8 +21214-2904035-00 8* |llaitba ynopHas Thrustwasher Rondelledebutée Anschlagscheibe Arandelatope
9 +21214-2904036-00 16* |llaitba ynopHas Thrustwasher Rondelledebutée Anschlagscheibe Arandelatope
10 421214-2904032-00 2 Ocb HUXHEro pblyara Lower arm shaft Axe de bras inférieur Lenkerlachseunten Eje del brazo inferior
11 +21214-2901020-00 1 Puyaru nepegHeit nopsecku RH front suspension arms  Bras D de suspensionavant Vorderachslenkerkomplett ~ Brazosde suspension
npassie B c6ope assy assemblés delanterader..en
conjunto
11 421214-2901021-00 1 Puyaru nepegHeit nopsecku LHfront suspensionarms  Bras G de suspensionavant Vorderachslenkerkomplett ~ Brazosde suspension
nesbie B cBope assy assemblés delanteraizg.en
conjunto
12 +00001-0005170-70 4 laitba 12 npyxunHas Springwasher 12 Rondelle élastique 12 Federscheibe 12 Arandela12elastica

- 229 -

D201




HDODN-=-

N=- N O -

Catalogue LADA 4x4 12.2008

D210

AnemeHTbl NnepeaHen NogBecKu
Front suspension components
Eléments de suspension avant
Hauptteile der Vorderradaufhédngung
Elementos de la suspension delantera

- 230 -

21214-20
2131-41




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +00001-0005170-70 10 Ilaitba 12 npyxuHuas Spring washer 12 Rondelle élastique 12 Federscheibe12 Arandela 12 elastica
2 +00001-0061015-11 8 Taiika M12x1,25 NutM12x1.25 EcrouM12x1,25 MutterM12x1,25 TuercaM12x1,25
3 +00001-0007914-11 4 Tajika M16x1,5 Hu3skas ThinnutM16x1.5 EcroubasM16x1,5 Flachmutter M16x1,5 TuercaM16x1,5baja
4 +21210-2904274-00 4 |lait6a Washer Rondelle Scheibe Arandela
5 +21210-2904270-00 2 Pacraxka Tierod Tirant Zugstrebe Tifrar)te delbrazo
6 +00001-0055404-21 2 Bont M12x1,25x30 BoltM12x1.25x30 BoulonM12x1,25x30 SchraubeM12x1,25x30 1IrJo(rerr]Iiﬁ(r)M12x1,25x30
7 +21010-2904228-00 8* lllaitba perynmpoBoyHas 3 MM Adjuster shim 3 mm Rondelle de calage 3 mm Einstellscheibe 3 mm Arandeladeregulacion
8 421010-2904222-00 4 MnacTuha perynnpoBoYHas Adjusterplate Calederéglage Einstellplatte glgncn;de regulacion
9 +21210-2904248-00 2 Bydep xopa ot6os Recoil buffer Butéeélastique Dampfergummi Topederetroceso
9 +21214-2904248-00 (40,41) 2 Bydep xopa oT608 Recoil buffer Butéeélastique Dampfergummi Topederetroceso

10 421210-2904284-00 4 Bont Bolt Boulon Schraube Tornillo

11 +00001-0021647-11 2 Taitka M10x1,25 NutM10x1.25 EcrouM10x1,25 Mutter M10x1,25 TuercaM10x1,25

12 +00001-0005168-70 2 |llaitba 10 npyxuHHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandelal10elastica

13 4+00001-0026386-01 2 |llait6a 10 Washer 10 Rondelle 10 Scheibe 10 Arandelal0

14 +21210-2904242-00 2 KpoHwTeitn Bracket Support Trager Soporte

15 421010-2904195-10 2 Mpoknagka MPYXuHbl Springgasket Jointde ressort Federdichtung Juntade muelle

16 421210-2902724-00 2 Yawka onopHas MPYXuHbI Coil spring seat, upper Coupelled'appuideressort Schaleoben Cazoleta del muelle

BEpXHSA supérieure superior

17 +21210-2902712-00 2 MpyxuHa nepenHeii NoaBeckm Front coil spring Ressortde suspensionavant Feder Mlljerlllt%(rj: suspension

17 421210-2902712-01 2 MpyxwuHa nepeqHeii noaBecku Front coil spring Ressortde suspensionavant Feder :Metljaellede suspension

17 +21214-2902712-00 (40,41) 2 MlpyxuHa nepeaHeii noasecku Front coil spring Ressortde suspensionavant Feder (I;/IellJaerI]It:&aesuspensién

18 +21210-2902722-00 2 Mpoknagka HUXHAS Gasket, lower Jointinférieur Dichtungunten Jﬁrigtﬁ:%rior

- 231 -

D210




Catalogue LADA 4x4 12.2008

1 /g
2
4
1 g
Q %g;@ 12
L O
D) s
— -
8
6 15
16
D200{D201 17
8
7 15
8
9
21214-20 (01)
AmMopTusaTopbl U cTabunMsaTop NonepeyHoi yCTonYmMBoCcTn 2131-41 (02)
D220 Anti-roll bar

Barre stabilisatrice et amortisseurs
Stossdampfer und Querstabilisator

Amortiguadores y barra estabilizadora trasversal

- 232 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +00001-0021647-11 2 Taiika M10x1,25 NutM10x1.25 EcrouM10x1,25 MutterM10x1,25 TuercaM10x1,25
2 +00001-0005168-70 4 llaitba 10 npyxunHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela10elastica
3 +21010-2905455-01 2 |ait6a Washer Rondelle Scheibe Arandela
4 +21010-2905450-00 4 Moaywka amopTtu3atopa Mounting rubber, shock Bloc élastique de fixation StoRdampferlagerung Tope delamortiguador
absorber d'amortisseur
5 +21200-2905004-00 ~ (02) 2 AmopTu3aTOp nepenHuit Shockabsorber, front Amortisseur avant StoRdampfer, vorne Amortiguadordelantero
5 +21210-2905004-04 ~ (01)(02) 2 AmopTu3aTOp nepenHuit Shockabsorber, front Amortisseur avant StoRdampfer, vorne Amortiguadordelantero
5 +21214-2905004-00 (40,41) 2 AmopTu3aTOp nepenHuit Shockabsorber, front Amortisseur avant StoRdampfer, vorne Amortiguadordelantero
6 +00001-0013438-30 2 pont M10x1,25x50 BoltM10x1.25x50 BoulonM10x1,25x50 SchraubeM10x1,25x50 TornilloM10x1,25x50
7 +00001-0061008-21 2 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
8 +00001-0005166-70 10 Llaitba 8 npyxmHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
9 +00001-0060440-30 2 Bont M8x40 BoltM8x40 BoulonM8x40 Schraube M8x40 Tornillo M8x40
10 +00001-0021647-21 2 Taiika M10x1,25 NutM10x1.25 EcrouM10x1,25 Mutter M10x1,25 TuercaM10x1,25
11 +21210-2906010-00 (01-31) 1 Crabunusatop B c6ope Anti-roll bar assy Barre stabilisatrice compléte Stabilisator komplett Estabilizadoren
11 421214-2906010-01 1 Crabunusatop B cbope Anti-roll bar assy Barre stabilisatrice compléte Stabilisator komplett (I:E%rtlgjbri‘lticz)adoren
12 +21210-2906043-00 2 KpoHWTeH BHYTPEHHMIA Innerbracket Supportintérieur Innenlagerbock %%rggrr\ttg interior
13 +21210-2906046-00 2 Mopgywka wWTaHM Flexible mounting, anti-roll  Palier élastique de barre Stabilisatordampfer Tope de labarra
bar stabilisatrice
14 +21210-2906042-00 2 KpoHWTEAH HapyXHblit Outer bracket Supportextérieur Aulenlagerbock Soporte exterior
15 +00001-0061008-11 8 laiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
16 +21210-2906052-00 2 0O6oitMa noaylwKm Retainer, flexible mounting Chape de palier élastique Dampfergehause Collar del cojin
17 +21210-2906040-00 2 MMopywka wWTaHM Flexible mounting, anti-roll Palier élastique de barre Stabilisatordampfer Tope de labarra

bar

stabilisatrice

- 233 -

D220




Catalogue LADA 4x4 12.2008

2
3
7
4 8
9
5
10
6 1
12
13

21214-20
Pbilyarun HmxxHue 2131-41

Lower arms
D230 Bras inférieurs
Untere Hebel
Brazos inferiores

- 234 -




:': N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +00001-0021647-21 8 Taiika M10x1,25 NutM10x1.25 EcrouM10x1,25 MutterM10x1,25 TuercaM10x1,25

2 +00001-0005168-70 8 llaitba 10 npyxunHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela10elastica

3 +21230-2902734-00 1 Yawka npyxuHb Huxwuss npasas  Coil spring seat, lower, RH C?ypellede ressort Schale untenrechts Cazoleta izq. inferior

3 +21230-2902735-00 1 Yawka npyxuHbl HuXHSIR nesas Coil spring seat, lower, LH g?iré%TIEdZ ressort Schale untenlinks Cazoleta izq. inferior

4 +21210-2904040-00 4 |lapuup HuxHero pbiyara Lower lever silentblock g‘nggﬁ%%ﬁe brasinférieur Lenkergelenk Silentblock

5 +21210-2904020-00 1 Puiyar HUXHWit npasbiit RH lower suspension arm  Bras inférieur D Achslenker, rechts Brazo inferior der.

5 421210-2904021-00 1 Pbiyar HUXHWIT NeBblii LH lower suspensionarm  Bras inférieur G Achslenker, links Brazo inferior izq.

6 4+00001-0013438-30 8 Bont M10x1,25x50 BoltM10x1.25x50 BoulonM10x1,25x50 SchraubeM10x1,25x50 TornilloM10x1,25x50

7 +00001-0061008-21 4 Tajtka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

8 +00001-0005166-70 4 |laitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica

9 +21010-2904185-03 2 Maney, wWapoBoii BepXHWii Upper ballpin Rotule supérieure Kugelbolzen Rotula superior

9 +21010-2904185-04 2 Maney, wWapoBoii BepXHWii Upper ballpin Rotule supérieure Kugelbolzen Rotula superior

10 +21010-2904070-00 2 Yexon waposoro nanbla Boot, ballpin Protecteurde rotule Kugelbolzenmanschette Fundadelperno

11 +21010-2904078-00 2 MnacTMHa npUXUMHas Retainingplate Plaguedeserrage Druckblech Elsaftigcdoeapriete

12 +21210-2904194-00 4 Bont Bolt Boulon Schraube Tornillo

13 +00001-0025748-11 2 Taiika M14x1,5 Self-lockingnutM14x1.5 Ecrouautofreiné M14x1,5 S.MutterM14x1,5 TuercaM14x1,5
CaMOKOHTpsALLascs

- 235 -

D230




Catalogue LADA 4x4 12.2008

1
2
3
4 7
8
5 9
6 10
11
(40,41) 21214-20
Pblyarn HNXxHn
D231 Low:r arms °

Bras inférieurs
Untere Hebel
Brazos inferiores

- 236 -




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion

1 +00001-0021647-21 8 Taiika M10x1,25 NutM10x1.25 EcrouM10x1,25 MutterM10x1,25 TuercaM10x1,25

2 +00001-0005168-70 8 llaitba 10 npyxunHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela10elastica

3 +21230-2902734-00 1 Yawka npyxuHb Huxwuss npasas  Coil spring seat, lower, RH C?ypellede ressort Schale untenrechts Cazoleta izq. inferior

3 +21230-2902735-00 1 Yawka npyxuHbl HuXHSIR nesas Coil spring seat, lower, LH g?iré%TIEdZ ressort Schale untenlinks Cazoleta izq. inferior

4 +21214-2904040-00 4 |lapuup HuxHero pbiyara Lower lever silentblock g‘nggﬁ%%ﬁe brasinférieur Lenkergelenk Silentblock

5 +21214-2904020-00 1 Puiyar HUXHWit npasbiit RH lower suspension arm  Bras inférieur D Achslenker, rechts Brazo inferior der.

5 +21214-2904021-00 1 Pbiyar HUXHWIT NeBblii LH lower suspensionarm  Bras inférieur G Achslenker, links Brazo inferior izq.

6 4+00001-0013438-30 8 Bont M10x1,25x50 BoltM10x1.25x50 BoulonM10x1,25x50 SchraubeM10x1,25x50 TornilloM10x1,25x50

7 +00001-0061008-21 4 Tajtka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

8 +00001-0005166-70 4 |laitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica

9 421230-2904192-00 ~ 2 Maney, waposoit B c6ope Ballpin assy Rotule complete Kugelbolzenkomplett Rétulaenconjunto

9 421230-2904192-03 ~ 2 Maney, waposoit B c6ope Ballpin assy Rotule complete Kugelbolzenkomplett Rétulaenconjunto

10 4+00001-0025748-11 2 Taiika M14x1,5 Self-lockingnutM14x1.5 Ecrouautofreiné M14x1,5 S.MutterM14x1,5 TuercaM14x1,5
CaMOKOHTpALAnCS

11 +21210-2904194-00 4 Bont Bolt Boulon Schraube Tornillo

- 237 -

D231




Catalogue LADA 4x4 12.2008

1
:
3 \‘
4 Q) )
. ® 8
Q i :
\ A 10
7 e 8
6 O & 3 @ 9
% \\\ 11
@9@ g 12
7 s
y (= 13
ey, 4
(&) 1
21214-20 (01)
Pblyaru BepxHue 2131-41  (02)
U
D240 Brpa?sersiggrsieurs
Obere Hebel

Brazos superiores

- 238 -




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +00001-0025748-11 6 Taitka M14x1,5 Self-lockingnutM14x1.5  EcrouautofreinéM14x1,5  S.MutterM14x1,5 TuercaM14x1,5
CaMOKOHTpsALLascs

2 +21010-2904045-00 4 |laitba ynopHas Thrustwasher Rondelledebutée Anschlagscheibe Arandelatope

3 +21010-2904040-00 4 |lapuup HuxHero pbiyara Lower lever silentblock Silentbloc de bras inférieur  Lenkergelenk Silentblock

4 +21010-2904035-00 4 |laitba ynopHas Thrustwasher Rondelledebutée Anschlagscheibe Arandelatope

5 421210-2904112-00 2 Ocb BepxHero pbiyara Upper control arm shaft Axe de bras supérieur Lenkerachse Eje de lapalanca

6 +21210-2904100-00 1 Puiyar BepxHuMit npasblii RH upper suspensionarm  Bras supérieur D Achslenker, obenrechts sBllfg(zecr:ghperiorder.

6 +21210-2904101-00 1 Puiyar BepxHuil nesbiit LH upper suspensionarm  Bras supérieur G Achslenker, obenlinks Brazo superior izg.

7 421214-2904192-00 (40,41) 2 TManew waposoii B cGope Ballpin assy Rotule compléte Kugelbolzenkomplett Roétulaenconjunto

8 +00001-0061008-21 6 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

9 +00001-0005166-70 6 Llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica

10 +00001-0060440-30 4 Bont M8x40 Bolt M8x40 BoulonM8x40 Schraube M8x40 Tornillo M8x40

1 +21210-2904194-00 2 Bont Bolt Boulon Schraube Tornillo

12 +21010-2904185-03 ~ ’31]1:(3%1’%%(02) 2 Maney wWwapoBoii BepxHWii Upper ballpin Rotule supérieure Kugelbolzen Roétula superior

12 +21010-2904185-04 ~ ,31,15%1,%2)(02) 2 Manew wWwapoBoii BepXHWiA Upper ballpin Rotule supérieure Kugelbolzen Rétula superior

13 +21010-2904070-00 (01-30 2 Yexon waposoro nanbua Boot, ballpin Protecteur de rotule Kugelbolzenmanschette Fundadelperno
,31,130,151)(02) esférico

14 +21010-2904078-00 2 MnacTMHa NPUXNUMHAs Retainingplate Plague deserrage Druckblech Placade apriete

(01-30
,31,130,151)(02)

- 239 -

D240




Catalogue LADA 4x4 12.2008

A010

A OODODN

D250

NMonepeuvHa nepeaHen NOABECKU
Front suspension cross-member
Traverse de suspension avant
Quertrager der Vorderradaufhdngung
Travesafio de suspension delantera

- 240 -

21214-20
2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin

ot N TNot Dot Poth. Application ]QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +21210-2904200-10 1 MNonepeunna nepepHeit noaseckn Frontsuspension cross- Traverse de suspension Quertrager Travesafiode
member avant suspensiondelantera

1 +21214-2904200-00 (40,41) 1 MonepeunHa nepepHeii nmopsecku Frontsuspensioncross-  Traverse desuspension Quertrager Travesafiode
member avant suspensiondelantera

2 4+00001-0012347-21 4 Bont M10x1,25x45 BoltM10x1.25x45 BoulonM10x1,25x45 SchraubeM10x1,25x45 TornilloM10x1,25x45

3 +00001-0005168-70 8 llaitba 10 npyxunHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandelal0elastica

4 +00001-0021647-21 8 Traitka M10x1,25 NutM10x1.25 EcrouM10x1,25 Mutter M10x1,25 TuercaM10x1,25

5 4+00001-0013070-21 4 Bont M10x1,25x40 BoltM10x1.25x40 BoulonM10x1,25x40 SchraubeM10x1,25x40 TornilloM10x1,25x40

6 421210-2904232-10 2 Onopa npyxXuHbl Coil spring mounting rubber Appuide ressort Federlagerung Apoyo de muelle

7 +21010-2912622-00 2 Bydep 3amHeil noaBecku Rear suspension buffer Butéeélastiquede Dampfergummi Topedesuspension

suspension arriere trasera
7 +21210-2904248-00 (40,41) 2 Bydep xopma 07605 Recoil buffer Butéeélastique Dampfergummi Tope deretroceso

- 241 -

D250




Catalogue LADA 4x4 12.2008

17

18
19

20

D300

Nopneecka 3apHaa
Rear suspension
Suspension arriére
Hinterradaufhangung
Suspensién trasera

- 242 -

21214-20 (01)
2131-41 (02)




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @@  Description @D Désignation @)  Benennung @ Denominacion
1 421214-2912624-00 (40,41) 1 Bydep AonNOAHMTENbHBI Buffer, supplementary Butéeélastiqueadditionnelle Zusatzdampfergummi Topeadicional
2 +00001-0061015-11 8 raiika M12x1,25 NutM12x1.25 EcrouM12x1,25 Mutter M12x1,25 TuercaM12x1,25
3 +00001-0005170-70 8 llaitba 12 npyxunHas Spring washer 12 Rondelle élastique 12 Federscheibe12 Arandela 12 elastica
4 4+00001-0055422-21 2 bont M12x1,25x160 BoltM12x1.25x160 BoulonM12x1,25x160 SchraubeM12x1,25x160 TornilloM12x1,25x160
5 +00002-0491283-10 4 [laii6a 12 Washer 12 Rondelle 12 Scheibe12 Arandelal2
6 +21010-2919013-01 2 |lltaHra nNpoaonbHas BEpPXHSSA Longitudinalbar, upper Barrelongitudinale Langslenkeroben Barralongitudinal
supérieure
7 +21010-2919105-10 6 Brynka pacnopHas Spacersleeve Douille entretoise Abstandshuilse Casquillodistanciador
8 +21010-2919108-10 6 Brynka BepxHell WTaHru Bush, upperbar Silentbloc de barre Buchse Casquillo
supérieure
9 +00001-0061050-11 2 Taitka M12x1,25 Self-lockingnutM12x1.25 EcrouautofreinéM12x1,25 S.MutterM12x1,25 TuercaM12x1,25
CaMOKOHTpALWascs autoblocante
10 +00001-0055414-21 4 Bont M12x1,25x80 BoltM12x1.25x80 BoulonM12x1,25x80 SchraubeM12x1,25x80 TornilloM12x1,25x80
11 +21213-2919010-00 ~ 2 [ltaHra npopONbHAS HUXHAS Longitudinal bar, lower Barre longitudinale inférieure Langslenkerunten Barralongitudinal
11 421213-2919010-01 ~ 2 |lltaHra NpOAONbHAA HUKHSS Longitudinal bar, lower Barre longitudinale inférieure Langslenkerunten Barralongitudinal
12 +21010-2919030-10 4 Brynka pacnopHas Spacersleeve Douille entretoise Abstandshtilse Casquillo distanciador
13 +21010-2919042-10 4 Brynka HUXHe# wWTaHM Bush, longitudinal bar Silentbloc de barre inférieure Langsstangenbuchse Casquillo del vastago
inferior
14 +00001-0026297-01 . 1&%1%35%(02) 8 llait6a 10 Washer 10 Rondelle 10 Scheibe 10 Arandelal0
15 +00001-0005168-70 . 1&%1%35%(02) 8 Lait6a 10 npyxunHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elastica
16 +00001-0021647-11 . 1:(5%1;35%(02) 8 raiika M10x1,25 NutM10x1.25 EcrouM10x1,25 Mutter M10x1,25 TuercaM10x1,25
17 +21010-2912624-01 . 1:(5%1%%(02) 1 Bydep aoNOAHMTENbHBI Buffer, supplementary Butéeélastiqgueadditionnelle Zusatzdampfergummi Topeadicional
18 +21010-2912652-10 2 Mpoknagka BepxHas Gasket,upper Joint supérieur Obere Dichtung Juntasuperior
19 421210-2912712-00 ~ (01)(02) 2 TMpyxuHa 3apHeit noaBecku Rear suspension coil spring Ressortde suspension Feder Muelle de la suspension
arriere trasera
19 +21210-2912712-01 ~ (01) 2 MpyxuHa 3aaHeit noaBecku Rear suspension coil spring Ressortde suspension Feder Muelle de la suspensién
arriere trasera
20 +21010-2912622-00 2 Bydep 3amHeit noasecku Rear suspension buffer Butéeélastiquede Dampfergummi Topedesuspension
suspension arriére trasera
21 +21010-2912650-00 2 Mpoknagka HUKHSS Gasket, lower Jointinférieur Untere Dichtung Juntainferior
22 +21070-2919110-00 ~ 1 litaura nonepeynas Transverse bar Barre transversale Panhardstab Barratransversal
22 +21070-2919110-01 ~ 1 litaura nonepeynas Transverse bar Barre transversale Panhardstab Barratransversal
23 +00001-0055412-21 4 Bont M12x1,25x70 BoltM12x1.25x70 BoulonM12x1,25x70 SchraubeM12x1,25x70 TornilloM12x1,25x70
24 +21010-2919088-00 (01-30 2 KpowwTeitn npoponbHoit wranrn Bracket,longitudinal bar Supportde barre Langsstangentrager Soporte de varilla
31,130,151)(02) longitudinale longitudinal

21210-2912712-00 x 2 ~ 21210-2912712-01 x 2

- 243 -

D300




Catalogue LADA 4x4 12.2008

1
6
2
3
7
B530
8
4 2
> 9
3
1
21214-20 (01)
AmopTusaTtop 3aaHen NoaBEeCKu 2131-41 (02)
D310 Rear suspension shock absorber

Amortisseur de suspension arriere
Hinterachssto3fanger
Amortiguador de Suspension trasera

- 244 -




n. | Noeuss. Bara Homep petanu MpumensemocTsb |Kon Description Désignation Benennun Denominacion
It. [Notif. N. [Not.Data Part N. Application JaTy| GiD  Haumenosauwe @@  Descriptio @GP Désignatio @)  Benennung @ Denominacid

1 +21010-2906231-00 8 Moaywka amopTtu3atopa Shockabsorbermounting  Bloc élastique de fixation StoRdampferlagerung Tope delamortiguador
rubber d'amortisseur
+21010-2915544-01 4 |llaitba Washer Rondelle Scheibe Arandela
3 +00001-0061050-11 4 Taitka M12x1,25 Self-lockingnutM12x1.25 EcrouautofreinéM12x1,25 S.MutterM12x1,25 TuercaM12x1,25
CaMOKOHTPALAsCS autoblocante
4 +21210-2915547-00 2 |llaitba AWCTaHLMOHHAS Distance washer Rondelleentretoise Distanzhtilse Arandeladistancial
+21010-2915550-00 2 Brynka AuMCTaHUMOHHas Distance washer Douille entretoise Distanzhilse Casquillo distanciador
6 +21210-2915556-00 2 Maney «kpennewns amopTusatopa Securing pin, shock Doigt de fixation Befestigungsholzen Perno de fijacion del
absorber d'amortisseur StoRdampfer amortiguador
7 +21200-2915006-00 ~ (02) 2 AmopTusatop 3ajHeit noaseckn — Rearsuspensionshock Amortisseur arriére StoRdampfer, hinten Amortiguadorde
absorber suspensiéntrasera
7 +21210-2915006-04 ~ (01)(02) 2 AmopTusatop 3adHeil momsecku  Rearsuspensionshock Amortisseur arriére StoRdampfer, hinten Amortiguadorde
absorber suspensiontrasera
8 4+00001-0055421-21 2 Bont M12x1,25x150 BoltM12x1.25x150 BoulonM12x1,25x150 SchraubeM12x1,25x150 TornilloM12x1,25x150
9 +21010-2915546-00 2 Brynka pacnopas Spacer sleeve Douille entretoise Abstandshiilse Casquillo espaciador

21210-2915006-04 x 2 ~ 21200-2915006-00 x 2

D310

- 245 -



B530

Catalogue LADA 4x4 12.2008

D311

(40,41)
AmopTusaTop 3agHei nogBecku
Rear suspension shock absorber
Amortisseur de suspension arriere
HinterachsstoRfanger
Amortiguador de Suspension trasera

- 246 -

21214-20




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
ot N TNot Dot Poth. Application ]QTY @ HaumeHoBaHne @ Description o Désignation o Benennung G Denominacion
1 +21214-2915004-00 2 AmopTusatop 3ajHeit noaseckn  Rearsuspensionshock Amortisseur arriére StoRdampfer, hinten Amortiguadorde
absorber suspensiéntrasera
2 +00001-0055410-21 2 Bont M12x1,25x60 BoltM12x1.25x60 BoulonM12x1,25x60 SchraubeM12x1,25x60 TornilloM12x1,25x60
3 +00001-0005170-70 4 [lainba 12 npyxwHHas Spring washer 12 Rondelle élastique 12 Federscheibe 12 Arandela12elastica
4 +21010-2915544-01 2 |llaitba Washer Rondelle Scheibe Arandela
5 +00001-0055409-31 2 pont M12x1,25x55 BoltM12x1.25x55 BoulonM12x1,25x55 SchraubeM12x1,25x55 TornilloM12x1,25x50
6 21230-2915560-00 ~ 1 KpoHwrTeitn kpennenns Shockabsorberfastening ~ Supportde fixation de Rechter StoRdampferhalter ~ Soporte de fijacion del
amMopTM3aTopa npasbii bracket,RH I'amortisseur droit amortiguadorderecho
6 421230-2915560-01 ~ 1 KpoHwrTeitn Kkpenneuns Shockabsorberfastening  Supportdefixationde Rechter StoRdampferhalter ~ Soporte de fijacion del
amMopTU3aTopa npashii bracket,RH I'amortisseur droit amortiguadorderecho
6 21230-2915561-00 ~ 1 KpoHwrTeiin Kkpenneuus Shockabsorberfastening  Supportde fixationde Linker StolR3dampferhalter Soporte de fijacién del
amopTu3aTopa nesbii bracket,LH 'amortisseur gauche amortiguadorizquierdo
6 421230-2915561-01 ~ 1 KpoHwrTeitn kpennenns Shockabsorberfastening ~ Supportde fixation de Linker StolRdampferhalter Soporte de fijacién del
bracket, LH I'amortisseur gauche amortiguadorizquierdo

amopTu3aTtopa NeBblii

- 247 -

D311




Catalogue LADA 4x4 12.2008

1
4
3
2
2
"le
4 C200
8|
C200 ' @f 9
/ @—\ 1 0
5 11
21214-20
Kynakum noBOpPOTHbIE U CTYNULbI 2131-41
D400 Steering knuckles and hubs

Pivots et moyeux
Achsschenkel und Naben
Manguetas y cubos

- 248 -




:': N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +21210-3001014-10 1 Kynak noBOpOTHbIA NpaBblit Stub axle, RH Pivot D Achsschenkel, rechts Mufién de rotacion der.

1 +21210-3001015-10 1 Kynak noBOPOTHbI neBbli Stub axle, LH PivotG Achsschenkel, links Mufion de rotacion izq.

1 +21230-3001014-00 (40.41) 1 Kynak noBOpoOTHbI/i npaBbiii Stub axle, RH Pivot D Achsschenkel, rechts Mufién de rotacion der.

1 +21230-3001015-00 (40,41) 1 Kynak noBOpOTHbIA NeBbIit Stub axle, LH PivotG Achsschenkel, links Mufion de rotacion izq.

2 +21210-3103038-00 4 CanbHuk Oil seal Garnitured'étanchéité Dichtring Retén

3 +21210-3103034-00 4 Konbuo canbHuKa Ring, oil seal Baguedegarniture Ring Anilloderetén
d'étanchéité

4 +21210-3103020-10 4 MogwmnHuk  cTynUUbI Hubbearing Roulement de moyeu Radlager Rodamientodel cubo

4 +21210-3103020-11 4 MogwmnHuk  cTynUUbI Hubbearing Roulement de moyeu Radlager Rodamientodel cubo

5 +21210-3001045-00 2 Koxyx HapyxHbiit Outerguardring Carter extérieur Abdeckung Funda exterior

6 +21230-3103011-00 2 Crynuua nepemHero Koneca Hub, frontroadwheel Moyeu de roue avant Vorderradnabe Culboderueda

7 421210-3103039-00 10 Bont Bolt Boulon Schraube 'cli'g?nr;ltlira

8 421230-3103014-00 2 Crynuua nepegHero koneca Hub, frontroadwheel Moyeu de roue avant Vorderradnabe dCulboderueda

9 +21210-3103078-00 2 Brynka Bush Douille Buchse szgﬁai‘lrlg

10 +21210-3103065-00 2 Konnak cTynuusl Koneca Wheel hub cover Couvre-moyeu Radnabenkappe Cazquetedelcubo

1 +00001-0040441-71 2 Taitka M18x1,5 NutM18x1.5 EcrouM18x1,5 Mutter M18x1,5 'rlyl?eracaM18x1,5

- 249 -

D400




2
3
4
21214-20
Koneca 2131-41
Wheel
D410 Rou
Rad
Rued

- 250 -




- 251 -

:'; N’ftiv;?sl\i. Nfﬁ::ta HOM_:%?%"" np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +11180-3101301-00 * (151) 10* Tpyauk 6anaHcupoBOYHBIA 5r Balance weight, 59 Masse d'équilibrage 59 Ausgleichgewicht5g Contrapeso5qr.
1 +21080-3101308-00 * 10* Tpysuk 6GanaHcupoBOuHbIA 5 Balance weight, 59 Masse d'équilibrage 59 Ausgleichgewicht5g Contrapeso5qr.
2 +21080-3101301-00 * 10* Tpysuk Ganancuposounwii 10 r  Balanceweight, 10g Masse d'équilibrage 10g Ausgleichgewicht10g Contrapeso 10gr.
3 +11180-3101302-00 * (151) 10* Tpysauk 6anaHcuposouHbIiA 10r Balanceweight, 109 Masse d'équilibrage 10g Ausgleichgewicht10g Contrapeso 10gr.
3 +11180-3101303-00 * (151) 10* Tpyauk 6anaHcupoBOYHBIA 151 Balanceweight, 159 Masse d'équilibrage 159 Ausgleichgewicht15g Contrapeso 15gr.
3 +11180-3101304-00 * (151) 10* Tpyauk GanaHcupoBouHbIii 201 Balance weight,20g Masse d'équilibrage 20 g Ausgleichgewicht20g Contrapeso20gr.
3 +11180-3101306-00 * (151) 10* Tpyauk 6anaHcupoBOYHbIA 251 Balance weight, 259 Masse d'équilibrage 259 Ausgleichgewicht25g Contrapeso 254gr.
3 +11180-3101307-00 * (151) 20* Tpyauk 6GanaHcuposouHbIi 30r Balance weight, 309 Masse d'équilibrage 30 g Ausgleichgewicht30g Contrapeso30gr.
3 +11180-3101308-00 * (151) 20* Tpysuk 6anaHcMpoBOuHbIA 351 Balanceweight, 359 Masse d'équilibrage 359 Ausgleichgewicht35g Contrapeso35gr.
3 +11180-3101309-00 * (151) 20* Tpyauk 6GanaHcupoBOuHbIA 40r Balance weight, 409 Masse d'équilibrage 40 g Ausgleichgewicht40g Contrapeso40gr.
3 +11180-3101310-00 * (151) 20* Tpyauk 6anaHcMpoBOuHBIA 451 Balance weight, 459 Masse d'équilibrage 459 Ausgleichgewicht45g Contrapeso45gr.
3 +11180-3101311-00 * (151) 10* Tpyauk 6anaHcupoBouHbIA 50r Balance weight, 509 Masse d'équilibrage 50 g Ausgleichgewicht50g Contrapeso504gr.
3 +11180-3101312-00 * (151) 10* Tpyauk 6anaHcupoBOYHBIA 55r Balance weight, 559 Masse d'équilibrage 559 Ausgleichgewicht55g Contrapeso55gr.
3 +11180-3101313-00 * (151) 10* Tpyauk GanaHcupoBouHbIA 60r Balance weight, 609 Masse d'équilibrage 60 g Ausgleichgewicht60g Contrapeso60gr.
3 +21080-3101302-00 * 10* Tpysuk Ganancuposounbiii 20 r  Balanceweight,20g Masse d'équilibrage 20 g Ausgleichgewicht20g Contrapeso20gr.
3 +21080-3101303-00 * 20* Tpysuk Ganavcuposounbiii 30 r  Balanceweight,309 Masse d'équilibrage 30 g Ausgleichgewicht30g Contrapeso30gr.
3 +21080-3101304-00 * 20* Tpysuk Ganavcuposounbiii 40 r  Balanceweight,409 Masse d'équilibrage 40 g Ausgleichgewicht40g Contrapeso40gr.
3 +21080-3101306-00 * 10* Tpysuk Ganancuposounbiit 50 r  Balanceweight,50g Masse d'équilibrage 50 g Ausgleichgewicht50g Contrapeso504gr.
3 +21080-3101307-00 * 10* Tpysuk Ganancuposounbiit 60 r  Balanceweight, 609 Masse d'équilibrage 60 g Ausgleichgewicht60g Contrapeso60gr.
3 +21080-3101309-00 * 10* Tpysuk Ganancuposounwii 15 r  Balanceweight, 159 Masse d'équilibrage 159 Ausgleichgewicht15g Contrapeso 15gr.
3 +21080-3101310-00 * 10* Tpysuk Ganancuposounbiii 25 r  Balanceweight, 259 Masse d'équilibrage 259 Ausgleichgewicht25g Contrapeso254gr.
3 +21080-3101311-00 * 20* Tpysuk Ganaucuposouwbiii 35 r  Balanceweight,359 Masse d'équilibrage 359 Ausgleichgewicht35g Contrapeso35gr.
3 +21080-3101312-00 * 20* Tpysuk Ganaucuposounbiii 45 r  Balanceweight,459 Masse d'équilibrage 459 Ausgleichgewicht45g Contrapeso45gr.
3 +21080-3101313-00 * 10* Tpysuk Ganancuposounbiit 55 r  Balanceweight, 559 Masse d'équilibrage 559 Ausgleichgewicht55g Contrapeso55gr.
4 +21210-3101040-00 20 Traiika koneca Nut, roadwheel Ecrouderoue Radmutter Tuercade larueda
5 +21214-3101015-00 5 Koneco Roadwheel Jante Rad Rueda

D410




Catalogue LADA 4x4 12.2008

2
1 ; 14
: 15
® 16
6
18
: 8|17
: 19
° 20
21
10 21
11 23
i 24
13 —E110
A610
21214-20
Cuctema BEHTUIALUUM U OTOMJIeHUS 13141
E100 Heating and ventilation system

Chauffage-ventilation
Heizungs- und Liftungsanlage
Sistema de ventilacidon y de calefaccion

- 252 -




:'; N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion

1 +21213-8102120-00 1 BoapyxoBog, BeHTMAALMK Air duct, ventilation system Conduitd'air de ventilation  Luftleitung Con_cliuqtp airede

2 +00001-0005192-01 3 Llait6a 4 Washer 4 Rondelle 4 Scheibe4 \;/\?223&'22

3 +00001-0076690-01 3 BuHT camoHape3saiolwmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante

4 +21213-8102100-00 1 3acnonka Flap Volet d'air Klappe Compuerta

5 +00001-0041843-71 2 Ckoba Clip Etrier Bigel Grapa

6 +00001-0038318-01 2 Taitka M5 ¢ 3ybuatbiv Gyptukom  Toothed collar nut M5 Ecrou M5 a collet denté ZahnbundmutterM5 Tuerca M5 de collar

7 +21213-8108030-00 1 BoagyxoBog npasbiit Air duct, RH Conduit d'air D Luftleitungrechts dC%nr:g?J%to aireder.

7 +21213-8108031-00 1 BoagyxoBoa neBblit Air duct, LH Conduitd'air G Luftleitunglinks Conducto aireizg.

8 +21213-8108062-00 1 Conno npasoe RH vent nozzle Buse D Duse rechts Aireador der.

8 +21213-8108063-00 1 Conno nesoe LHventnozzle Buse G Dise links Aireadorizq.

9 21213-8104098-00 1 YnnotHutens Grommet Jointd'étanchéité Dichtung Empaquetadura
10 +21080-8104090-00 1 Conno ueHTpanbHoe Centrefaciaventnozzle  Aérateurcentral Mitteldlise Aireador central
11 4+00001-0025991-70 2 |llaitba 5 ctonopHas Lock washer5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 defijacién
12 +00001-0076700-01 2 BuuT camoHape3aowuii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
13 +21213-8101012-00 1 Otonutens B c6ope Heater unit assy Appa:eildechauffage Heizgeratkomplett Calefactorenconjunto
14 4+00001-0009032-21 4 Bont M6x40 Bolt M6x40 g%?}lgr? }\/I6x40 Schraube M6x40 Tornillo M6x40
15 +00001-0026437-01 4 |llaii6a 6 Washer 6 Rondelle 6 Scheibe6 Arandela6
16 +00001-0038321-01 4 Taiika M6 c 3y6uatbiv Gyptukom  Toothed collar nut M6 Ecrou M6 a collet denté ZahnbundmutterM6 '(Ij'uercda M6 de collar
17 +21210-8101400-00 1 BospyxosabopHuk oTtonutens Plegnumchamber, heater  Boitier d'arrivée d'air Luftkasten T?)rr]rtg gire de calefactor
18 421210-8101414-00 1 YnnotHutens Grommet Jointd'étanchéité Dichtung Empaquetadura
19 +00001-0051861-01 2 Bunt 4.9x12 camonapesaowmit  Self-tappingscrew4.9x12  Vis4.9x12taraudeuse Blechschraube4.9x12 Tornillo4.9x12
20 +00001-0026381-01 2 |llaii6a 5 Washer 5 Rondelle5 Scheibe5 2?21?1%%?;?@
21 +21212-8101210-00 1 YnnotHutens Tpy6 Grommet Jointd'étanchéité destubes Dichtungf. Rohre Gomadetubos
22 +21080-1300080-60 4 XomyT BMHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazaderaelicoidal
23 +21214-8101204-00 1 Uinawr otsoagwui Returnhose Tuyaude départ Auslaufleitung Manguerade salida
24 +21210-8101200-00 1 WnaHr noaBoasMiA Supplyhose Tuyau d'arrivée Zulaufschlauch Mangueradeentrada

- 253 -

E100




Catalogue LADA 4x4 12.2008

1 14)
2 15
16
3 17
18 13
19
4
16
20
21
5
23|22
i J
6
g 24
9
7 (10
11
12
21214-20
OTonuTtenb 2131-41
Heat
E110 Bleoacec:e chauffage-ventilation
Heizgerat
Calefactor

- 254 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @@  Description @D Désignation @)  Benennung @ Denominacion
1 +00001-0038318-01 2 Taiika M5 ¢ 3y6yatbiv Gyptukom  Toothed collar nut M5 Ecrou M5 acolletdenté ZahnbundmutterM5 Tuerca M5 de collar
dentado
2 +21210-8101350-00 1 Kpblwka oTonutens Bepxuss Upper cover, heater unit Couvercle d'appareil de Heizungsdeckel Tapade calefactor
chauffagesupérieur superior
3 +21061-8101195-00 1 Mpoknagka KpbilwKK Gasket Jointde couvercle Kuhlerzargendichtung Juntade lacubierta
4 +21010-8101020-10 1 Koxyx paguatopa otonutens Heater radiator cowling Carter de radiateur Kuhlerzarge Cubierta del radiador
d'appareilde chauffage
5 +21010-8101140-00 1 Koxyx BeHTunatopa Fan cowl Capotde ventilateur Geblasegehause Cubierta del ventilador
6 +21010-8101110-00 6 Ckoba Clamp Etrier Klammer Grapa
7 +21213-8101094-00 1 Koxyx BeHTMnsTopa Fan cowl Capotde ventilateur Liftungskasten Cubierta del ventilador
8 +00001-0041950-76 2 |llaitba 4 npyxXuHHas Spring washer 4 Rondelle élastique 4 Federring 4 Arandela4 elastica
9 +21050-8101081-00 1 Pesuctop anextposentunstopa  Resistor, fan Reésistance de ventilateur ~ Zusatzwiderstand Resistor de ventilador
électrique eléctrico
9 +21050-8101081-04 1 Pesuctop anektposentunstopa  Resistor, fan Résistance de ventilateur Zusatzwiderstand Resistor de ventilador
électrique eléctrico
10 4+00001-0038364-21 2 Bont M6x16 ¢ 3ybyaTbim Toothed collar bolt M6x16  Boulon M6x16 acolletdenté ZahnbundschraubeM6x16 Tornillo M6x16 de
6ypTUKOM collardentado
1 +21010-8101105-00 2 Mpyxuna Spring Ressort Feder Muelle
12 +00001-0007259-11 2 Taiika M6 Hu3kas Thin nut M6 Ecrou bas M6 Flachmutter M6 Tuerca M6 baja
13 +21210-8101050-10 1 Paguatop otonutens Heater radiator Radiateurde chauffage Heizungsradiator Radiador del calefactor
14 +00001-0040893-01 4 Taitka M6 kBagpaTHas Nut M6, square Ecrou carré M6 Vierkantenmutter M6 Tuerca M6 cuadrada
15 +00001-0009020-21 2 Bont M6x12 BoltM6x12 BoulonM6x12 Schraube M6x12 Tornillo M6x12
16 00001-0006154-71 6 Llaitba 6 cronopHas Retainer washer 6 Rondelle d'arrét 6 Zahnscheibe 6 Arandela 6 de fijacion
17 +21210-8101328-00 1 Tpy6a Bnycknas papgmatopa Inlet pipe, radiator Tubed'entréederadiateur  Einlaufrohr Tubo de admisiéon
18 +21010-8101150-00 1 Kpan otonutens Tap, heater Robinetdechauffage Heizungshahn Valvuladel calefactor
19 +21210-8101320-00 1 Tpy6a BbinyckHas pagmartopa Outlet pipe, radiator Tube de sortie de radiateur  Auslaufrohr Tubo de salida
20 +00001-0009022-21 4 Bont M6x16 BoltM6x16 BoulonM6x16 Schraube M6x16 Tornillo M6x16
21 +21010-8101332-10 3 Mpoknaaka Gasket Joint Dichtung Junta
22 +21010-8101078-01 1 9nektpogsuratens ¢ Cooling fan and motor Moteur électrique avec E-Motor mit Heizgeblase Motor con turbina
BEHTUNIATOPOM ventilateur
22 +21050-8101078-00 1 JnekTpogsuratens ¢ Cooling fan and motor Moteur électrique avec E-Motor mit Heizgeblase Motor con turbina
BEHTUNATOPOM ventilateur
23 +21010-8101134-00 1 Taiika Nut Ecrou Mutter Tuerca
24 +21010-8101136-00 2 Mopywka Mounting rubber Coussinet Gummikissen Casquillo elastico

- 255 -

E110




Catalogue LADA 4x4 12.2008

1
2 9

3
E100

4
10
5 11
12

6

7
8 13

YnpageneHne BeHTUNSUMen n oTornJieHnem ggiiio
E120 Heating and ventilation control

Commande de chauffage-ventilation
Steuerung fur Heizung und Liftung
Comando de ventilacién y de calefaccion

- 256 -




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +21080-8109135-00 5 Ckoba Clip Etrier Bugel Grapa
2 +21010-3724322-00 1 Ckoba Clamp Etrier Klammer Grapa
3 21080-8109164-01 1 Tpoc 3acnowku o6orpesa Hor Flap control cable, footwell Cabledevoletde chauffage FulRraum-Heizklappe-Seilzug Tirante de mariposa
4 +21213-8109020-00 1 Puyarn ynpasnewns otonutenem Heater control levers EZ\S/igre;d;e commande de Reglerhebel f. Heizung Palancasde mandodel
chauffage calefactor
5 +21050-8109044-00 3 Pykositka pbluara Knob Manette de levier Schalthebelgriff Empufiaduradepalanca
6 +21010-8109143-00 2 Taiika NpyXuHHas Spring nut Bride a ressort Federmutter Tuercaelastica
7 00001-0026055-71 2 |llaitba 8 crtonopHas Lock washer 8 Rondelle d'arrét8 Sicherungsscheibe 8 Arandela 8 de fijacion
8 +21030-8109142-00 2 BuuT camoHape3aowuii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
9 +21213-8109121-00 1 Tpoc BRyCKHON 3aCNOHKM Control cable, air intake flap Cable de voletd'admission  BetatigungStarterklappe Tiran(tje de mariposade
10 +21010-8109140-00 1 Ckoba Clip Etrier Bigel g]rggaa
11 00001-0026051-71 1 Waitba 4 cronopHas Lock washer 4 Rondelle d'arrét4 Sicherungsscheibe4 Arandela 4 defijacién
12 +00001-0004445-11 1 Bont M4x10 BoltM4x10 BoulonM4x10 Schraube M4x10 Tornillo M4x10
13 +21210-8109120-00 1 Tpoc ynpasnexus kpaHom Tap control cable C%bletde commande de SeilzugHeizungshahn Ca}ble de mandodel
robine grifo

- 257 -

E120




Catalogue LADA 4x4 12.2008

8

9

g 10
~ y

6 < \\ \

= A\l

\1\'}) ‘| \,ﬁ

7 | f E

K /\ K

21214-20
OmMbiBaTenb BETPOBOIro cTekna 2131-41
E200 Windscreen washer

Lave-glace du pare-brise
Windschutzscheibenwascher
Lavaparabrisas

- 258 -




n. | Newss. | [flara Homep petanu
It. | Notif. N. |Not.Data Part N.

Kon

ary] @

HaumeHoBanue

@ Description

o Désignation

o Benennung

G Denominacion

- 0O ©W o N o ol A& W NN =)

—_ -

21010-5208106-00
+21080-5208009-20
+21213-5208102-20

+21080-5208458-00
+21080-5208422-10
+00001-0032992-01
+21210-5208154-00
+21080-5208060-00
21214-5208097-00
21210-5208238-00
21080-5208095-10

[ O Y QY X e Gy

WnaHr 710 mMm
Hacoc ombiBaTens
Bayok ombiBaTens

YnnotHutenb
Kpblwka 6avka
Bunt M5x12
MnactHa 6auka
Xuknep ombiBaTens
Tpybka

TpoitHuk

Wnanr 1700 mm

Hose 710 mm
Washer pump
Washer fluid container

Seal

Cap

Screw M5x12

Plate, fluid container
Washer jet

Pipe

T-piece

Hose 1700 mm

Tuyau 710 mm

Pompe de lave-glace
Réservoir de lave-glace
Jointd'étanchéité
Couvercle de réservoir
Vis M5x12

Plaque de réservoir
Gicleur de lave-glace
Tube

RaccordenT

Tuyau 1700 mm

Schlauch 710 mm
Pumpef. Waschbehalter
Waschbehalter

Dichtung

Deckel

Schraube M5x12
Behalterplatte
Spritzduse

Rohr

T-Stlick

Schlauch 1700 mm

Manguera710 mm
Bombadellavador

Depdsitode
lavaparabrisas
Empaguetadura

Tapadedepésito
Tornillo M5x12
Placadel deposito
Surtidor del lavador
Tubo

RacorenT
Manguera 1700 mm

- 259 -

E200




5|6

Catalogue LADA 4x4 12.2008

10

E220

OmMbiBaTenb CTEKJA ABEepU 3aaKa
Tailgate window washer
Lave-glace de la lunette arriere
Heckscheibenwascher

Lavaluneta del portén trasero

- 260 -

21214-20
2131-41




n. | Newss. | [flara Homep petanu
It. | Notif. N. |Not.Data Part N.

Kon

QTY

D

HaumeHoBanue

@ Description

o Désignation

Q Benennung

G Denominacion

O W W W W ©W W © O N O U & W N ="

—_

+21040-6318060-01
+21040-6318022-00
+00001-0032740-01
+00001-0026052-71
+21040-6318015-00

+21080-5208458-00
+21213-6314426-10
+21010-3724317-00
+21080-5208009-20 ~
+21080-5208009-22 ~
+21080-5208009-24 ~
+21080-5208009-25 ~
+21080-5208009-26 ~
+21080-5208009-28 ~
+21080-5208009-29 ~
21040-6318102-10

—_ NN =

R A U (A U U U U U g —y

Xuknep ombiBaTens

Kpbiwka
BuHT M5x12

aitba 5 cronopHas

bavok

OMblBaTENS

YnnoTHutens

Tpybonposon 3agHuit

YnnoTHutens

Hacoc
Hacoc
Hacoc
Hacoc
Hacoc
Hacoc
Hacoc
XomyT

OMblBaTens
OMblBaTens
OMblBaTens
OMblBaTens
OMblBaTens
OMblBaTens
OMblBaTens

Washer jet

Cover

Screw M5x12

Lock washer5

Washer fluid container

Seal

Rear pipework
Grommet
Washer pump
Washer pump
Washer pump
Washer pump
Washer pump
Washer pump
Washer pump
Strap

Gicleur de lave-glace

Couvercle
Vis M5x12
Rondelle d'arrét5

Réservoir de lave-glace

Jointd'étanchéité
Conduite arriere
Jointd'étanchéité
Pompe de lave-glace
Pompe de lave-glace
Pompe de lave-glace
Pompe de lave-glace
Pompe de lave-glace
Pompe de lave-glace
Pompe de lave-glace
Collier

Spritzdise

Deckel

Schraube M5x12
Sicherungsscheibe5
Waschbehalter

Dichtung

Rohrleitung

Dichtung

Pumpef. Waschbehalter
Pumpef. Waschbehalter
Pumpef. Waschbehalter
Pumpef. Waschbehalter
Pumpef. Waschbehalter
Pumpef. Waschbehalter
Pumpef. Waschbehalter
Schelle

Surtidor

Tapa

Tornillo M5x12
Arandela 5 de fijacién

Depdsitode
lavaparabrisas
Empaguetadura

Tuberiatrasera
Empaguetadura
Bomba dellavador
Bomba dellavador
Bomba dellavador
Bomba dellavador
Bomba dellavador
Bomba dellavador
Bomba dellavador
Abrazadera

- 261 -

E220




Catalogue LADA 4x4 12.2008

11
1
2 12
3
4 13
5 14
6
7
8
9
10
21214-20 (01)
CreknoouucTurenm 2131-41
Wi
E300 Eslgﬁiresz-glaces
Wischer

Limpiacristales

- 262 -




:'; N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion

1 +00001-0061038-17 2 Taitka M16x1.5 Hu3kas ThinnutM16x1.5 EcroubasM16x1.5 Flachmutter M16x1.5 TuercaM12x1.5baja
2 21010-5205050-00 2 Brynka Bush Douille Buchse Buje

3 21010-5205055-00 2 Mpoknaaka Gasket Joint Dichtung Junta

4 +21210-5205010-00 ~ 1 Creknoouyuctutens B c6ope Wiper assy Essuie-glace complet Scheibenwischerkomplett Limpialunasen conjunto
4 +21213-5205010-00 ~ 1 Creknoounctutens 6e3 poyaros  Windshield cleanerwithout Essuie-glace sans bras Scheibenwischerohne Limpialunasin palancas

lever Wischerarme

5 +00001-0058962-11 2 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

6 4+00001-0025995-71 2 |llaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe6 Arandela 6 defijacién
7 4+00001-0032766-01 2 Buut M6x25 Screw M6x25 Vis M6x25 Schraube M6x25 Tornillo M6x25

8 4+00001-0026053-70 2 |llaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe6 Arandela 6 defijacién
9 421230-1413130-00 ~ 1 Jlatynk HepoBHO#i goporu Roughroad sensor Rough-road sensor Rough-Road-Sensor Ser}gord%camino

9 421230-1413130-01 ~ 1 Jlatynk HepoBHoO#i foporu Roughroad sensor Rough-road sensor Rough-Road-Sensor gcecr;dsgrr]?% gamino

9 +21230-1413130-02 ~ 1 Jlatunk HeposHoit moporu Roughroad sensor Rough-road sensor Rough-Road-Sensor gfecr;s?)rr]tdaegamino

9 421230-1413130-03 ~ 1 Jlatynk HepoBHO#i goporu Roughroad sensor Rough-road sensor Rough-Road-Sensor gzcr;%g?tdaej gamino
10 +21214-1413134-00 1 KpoHwTeiin Bracket Support Halter g%cgoﬁgta °
11 421050-5205070-01 ~ 2 [leTka CTEKNOOYUCTUTENS Blade, wiper Balai d'essuie-glace Wischerblatt Escobilla
11 +21080-6313200-01 ~ 2 [leTka CTEKNOOYUCTUTENS Wiper blade Balai d'essuie-glace Wischerblatt Escobilla
12 +21030-5205065-01 ~ 2 Puiyar CTEKNooNUCTUTENs Wiper arm Bras d'essui-glace Wischerarm Palancade limpialunas
12 +21050-5205065-00 ~ 2 Puiyar CTEKNooNUCTUTENs Wiper arm Bras d'essui-glace Wischerarm Palancade limpialunas
13 +21010-5205150-00 1 Pene Relay Relais Relais Relé
14 +00001-0038318-01 2 Taiika M5 ¢ 3y6uatbiv Gyptukom  Toothed collar nut M5 Ecrou M5 a colletdenté ZahnbundmutterM5 Tuerca M5 de collar

dentado

- 263 -

E300




Catalogue LADA 4x4 12.2008

1 % = N 6
3
4
5
21214-20
CreknoouucTutenb 3agHuUn 213141
E310 | Rear wiper

Essuie-glace arriéere
Heckscheibenwischer
Limpialuneta trasera

- 264 -




:': N’ftiv;?sﬁ, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" np:\"’::l'i'g::'i'::“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
+21213-6313150-00 1 Pblyar cTeKnooyncTuTens Wiper arm Bras d'essui-glace Wischerarm Palancade limpialunas
+21080-6313140-00 1 Npoknaaka Gasket Joint Dichtung Junta
+21210-6313100-00 1 Motop-peaykTop 3amHero Gear motor, tailgate wiper  Motoréducteur d'essuie- Getriebemotor Motoreductorde

CTEKN00YNCTHTENS glace arriere limpiafaros trasero

4 4+00001-0005194-01 2 |llaitGa 6 Washer 6 Rondelle 6 Scheibe6 Arandela6

5 4+00001-0007259-11 2 Taitka M6 Hu3Kkas Thin nut M6 Ecrou bas M6 Flachmutter M6 Tuerca M6 baja

6 421213-6313200-00 1 Lletka creknoouncTuTens Wiper blade Balaid'essuie-glace Wischerblatt Escobilla

- 265 -

E310




Catalogue LADA 4x4 12.2008

1
2
K400
3
21214-20
KoHTponnep cuctembl ynpaeneHua geuratenem 2131-41
K100 Engine management system control unit

Calculateur d'injection
Motorsteuergerét
Controller del sistema de mando motor

- 266 -




:': N’ftiv;?sﬁ, Nfﬁ;:ta HOM_EB_F?art ﬁTa"" np:\"’::l'i'g::'i'::“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21214-1411020-20 1 Koutponnep Electronic controlmodule  Calculateur d'injection Steuergeréat Ordenador

2 +00001-0006153-71 2 |llaitba 5 ctonopHas Retainer washer 5 Rondelle d'arrét5 Zahnscheibe5 Arandela 5 de fijacion
3 +00001-0038318-01 2 Taiika M5 ¢ 3y6yatbiv Gyptukom  Toothed collar nut M5 Ecrou M5 acolletdenté ZahnbundmutterM5 Tuerca M5 de collar

dentado

- 267 -

K100




Catalogue LADA 4x4 12.2008

4
1
/
2
3
‘\\
21214-20
Bbiknio4vyaTenb 3aXXuraHms 2131-41
K110 Ignition switch

Contact d'allumage
Zundschalter
Interruptor de encendido

- 268 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti acianati 0o nin

ot N TNot Dot Poth. Application ]QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +00001-0032718-01 2 Bunt M4x8 Screw M4x8 Vis M4x8 Schraube M4x8 Tornillo M4x8

2 +00001-0026051-71 2 |llaitba 4 ctonopHas Lock washer 4 Rondelle d'arrét4 Sicherungsscheibe4 Arandela 4 de fijacion

3 +21010-3704000-11 1 Buiknioyatenb 3axuraHus Ignition switch Contactd'allumage- Zundschalter Interruptorde encendido
démarrage

4 +21010-3704201-00 1 Konbuo 06auu0BOYHOE Trim ring Enjoliveur Ring Anillo de revestimiento

- 269 -

K110




A100

Catalogue LADA 4x4 12.2008

A101

w

K120

MOAyﬂb N CBe4u 3axkuraHmd
Modules and spark plugs
Module d'allumage et bougies
Zindmodul und Zindkerzen
Mddulo y bujias de encendido

- 270 -

21214-20
2131-41




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +21110-3707010-00 ~ 4 Cgeya 3axuraHus Sparkplug Bougied'allumage Zundkerze Bujiade encendido
1 4+21110-3707010-01 ~ 4 Cgeya 3axuraHus Sparkplug Bougied'allumage Zundkerze Bujiadeencendido
2 +21214-3705410-40 1 KpoHwTeiin Bracket Support Halter Soporte

3 +00001-0005196-01 3 Llait6a 8 Washer 8 Rondelle 8 Scheibe8 Arandela8

4 +00001-0038258-21 3 Bont M8x20 BoltM8x20 BoulonM8x20 Schraube M8x20 Tornillo M8x20

5 4+21110-3705010-01 ~ 1 Katywka 3axuranus Ignition coil Bobined'allumage Zindspule Bobinadeencendido
5 4+21110-3705010-03 ~ 1 Katywka 3axuranus Ignition coil Bobined'allumage Zindspule Bobinadeencendido
5 +21110-3705010-04 ~ 1 Katywka 3axuranus Ignition coil Bobined'allumage Zindspule Bobinadeencendido
6 +21080-1003286-00 4 Bunut Screw Vis Schraube Tornillo

-271 -

K120




Catalogue LADA 4x4 12.2008

1 7
2
3 8
4
5 K140
6 9
1
10
K150 11
12
21214-20
Batapes akkymynsitopHasi 2131-41
B
K130 | 5verie
Batterie

Bateria de acumuladores

-272 -




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +00001-0061008-11 2 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
2 +00001-0006156-71 1 lllaitéa 8 crtonopHas Retainer washer 8 Rondelle d'arrét 8 Zahnscheibe8 Arandela 8 de fijacion
3 +21214-3724080-21 1 Nposop macchl Earthlead Cable de masse Massekabel Cable de masa
4 +21212-3703110-00 1 Mnauka Fixing plate Plaque Leiste Placa
5 +21213-3703115-00 1 Craxka Link Tendeur SpannschloR Tirante
6 +21230-3703095-00 1 Nopnox Tray Cuvette Tragerplatte Bandeja
7 +21100-3701686-00 2 Taitka Nut Ecrou Mutter Tuerca
8 +21213-3724070-11 1 Nposoa akkymynstopa Battery positive lead Cable positif d'accumulateur Batteriekabel, positiv Cable de acumulador
NONOXNUTENbHBbI positivo
9 +00001-0005166-70 1 llait6a 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
10 421010-3724177-10 1 Konnmayok 3awuTHbIii Protective cap Capuchondeprotection Gummimanschette Casquete
11 +00001-0058962-11 1 lailka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
12 +00001-0005164-70 1 lait6a 6 npyxuHnas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela6 elastica

- 273 -

K130




Catalogue LADA 4x4 12.2008

4
2
A410

1
2 5
3 2
6

21214-20
CrapTtep c apmartypoi 2131-41
K140 Crank motor and accessories

Démarreur et ses fixations
Anlasser mit Trager
Arrancador con armadura

- 274 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti acianati 0o nin

It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @@  Description @D Désignation @)  Benennung @ Denominacion

1 +21230-1008090-00 1 lutok craprepa Shield, starter motor Ecranthermique Starterabdeckung Protector del
arrancador

2 +00001-0011980-73 6 Llaitba 8 npyxuHHas koumyeckas Springwasher8,tapered  Rondelle aressortconique 8 Federscheibe8 Arandela8elastica
conica

3 4+00001-0060431-21 1 Bont M8x12 BoltM8x14 BoulonM8x14 Schraube M8x14 Tornillo M8x14

4 +00001-0061008-11 2 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

5 4+00001-0060441-30 3 Bont M8x45 Bolt M8x45 BoulonM8x45 Schraube M8x45 Tornillo M8x45

6 +21070-3708010-01 ~ 1 Craprep Starter motor Démarreur Starter Arrancador

6 +21213-3708010-00 ~ 1 Craprep Starter motor Démarreur Starter Arrancador

- 275 -

K140




Catalogue LADA 4x4 12.2008

1
) 8
3
4
4
5 9
10
2
6
2 11
7
21214-20
leHepaToOp ¢ apmaTypoi 2131-41
K150 Alternator and fixtures

Alternateur et ses fixations
Generator mit Trager
Alternador con accesorios

- 276 -




n. | Noeuss. Bara Homep petanu MpumensemocTsb |Kon Description Désignation Benennun Denominacion
. [ Notif. N. [Not.Data Part N. Application  |QTY @ Hanmenosanve @ escriptio o esignatio o enennung G enominacio

+00001-0021647-21 1 Taitka M10x1,25 NutM10x1.25 EcrouM10x1,25 MutterM10x1,25 TuercaM10x1,25
+00001-0011983-73 4 llaitba 10 npyxwuuHas KoHuyeckas Springwasher 10, tapered ?ondelleéressortconique Federscheibe 10 Arandela 10elastica
conica
3 +21214-3701635-00 1 MNnanka perynnposoyHas Adjustmentlink Glissiéere de réglage Leiste Placade ajuste
4 +21100-3701686-00 2 Taitka Nut Ecrou Mutter Tuerca
5 +21214-3701010-00 1 Tenepatop Alternator Alternateur Generator Alternador
6 4+00001-0059709-21 2 Bont M10x1,25x35 BoltM10x1,25x35 BoulonM10x1,25x35 SchraubeM10x1,25x35 TornilloM10x1,25x35
7 +21100-3701376-00 1 Bont Bolt Boulon Schraube Tornillo
8 4+00001-0060436-21 1 Bontr M8x25 Bolt M8x25 BoulonM8x25 Schraube M8x25 Tornillo M8x25
9 +21214-3701638-00 1 Brynka Bush Douille Buchse Casquillo
10 4+00001-0059705-21 1 Bont M10x1,25x20 BoltM10x1.25x20 BoulonM10x1,25x20 SchraubeM10x1,25x20 TornilloM10x1,25x20
11 +21214-3701650-00 1 KpoHwTeitn renepatopa Bracket, alternator Supportd'alternateur Trager Soportedealternador
K150

- 277 -



Catalogue LADA 4x4 12.2008

10
2
K400
3 11
: 12
5
6
7 14
8
9 15
7
5
21214-20
MpubGopbl cCBeTOBbIE NepegHne 2131-41
F t light
K200 [ ot lignts

Vordere Leuchtgeréte
Alumbrado delantero

- 278 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +21213-3711310-00 2 Npoknaaka Gasket Joint Dichtung Junta
2 421213-3711010-01 ~ 2 dapa Headlight Phare Scheinwerfer Faro
2 421213-3711010-02 ~ 2 dapa Headlight Phare Scheinwerfer Faro
3 +00001-0076797-01 2 BuuT camoHape3aowuii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
4 +00001-0076713-01 6 Bunt camonapesatowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
5 +00001-0041897-76 8 Ckoba Clip Etrier Bigel Grapa
6 +00001-0032742-01 2 Bunt M5x16 Screw M5x16 Vis M5x16 Schraube M5x16 Tornillo M5x16
7 +00001-0025981-71 6 Llaitba 5 cronopHas Lock washer5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 de fijacién
8 +21030-3712010-01 1 Nopdapuuk  npasbiit Sidelight, RH FeuclignotantD Begrenzungsleuchterechts ~ Lamparasefalesder.
8 +21030-3712011-01 1 NoadapHuk  nesbiit Sidelight, LH FeuclignotantG Begrenzungsleuchtelinks Lamparasefalesizq.
9 +21210-8401180-00 1 KpoHwTeitn npasoro Bracket, RH sidelight SupportdefeuD Halter rechts Soporteder.
noadapHuka
9 421210-8401181-00 1 KpoHwrTeith nesoro nopdapruka Bracket, LH sidelight SupportdefeuG Halter links Soporteizg.
10 +21214-3712010-00 (40,41) 1 Mondapruk npasbiii Sidelight, RH Feuclignotant D Begrenzungsleuchterechts ~ Lamparasefialesder.
10 +21214-3712011-01 (40,41) 1 Mondapruk neswiit Sidelight, LH FeuclignotantG Begrenzungsleuchtelinks Lamparasefialesizqg.
11 421210-3726080-00 2 Koxyx 3awWuTHBIA Protective cover Carter de protection Abdeckung Fundaprotectora
12 +00001-0038318-01 8 laiika M5 ¢ 3y6uatbim Gyptukom  Toothed collar nut M5 Ecrou M5 a colletdenté ZahnbundmutterM5 '(I"uer(:ja M5 de collar
13 +21210-3726087-00 2 Mpoknaaka Gasket Jointd'étanchéité Dichtung JSQE °
14 +21060-3726010-01 ~ 2 Ykasatenb nosopota BOKOBOV Direction indication side Répétiteur latéral de Fahrrichtungsanzeiger Luz de direccion lateral
repeater clignotant
14 +21060-3726010-02 ~ 2 Yxasaten» noBopota 6GOKOBOW Direction indication side Répétiteur latéral de Fahrrichtungsanzeiger Luz de direccion lateral
repeater clignotant
15 +00001-0076806-01 2 BuuT camoHape3aowuii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante

- 279 -

K200




K200

Catalogue LADA 4x4 12.2008

M190

O GabhwW N -

K210

MiapokoppekTop dap

Hydraulic headlight adjuster

Commande de réglage de phares hydraulique
Leuchtweitenregler

Corrector hidraulico de faros

- 280 -

21214-20
2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti acianati 0o nin

It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @@  Description @D Désignation @)  Benennung @ Denominacion

1 +21213-3718010-00 1 TuppokoppekTtop dap Hydraulic headlightadjuster Commande deréglagede  Leuchtweitenregler Corrector hidraulico de

phares faros

2 +00001-0041950-76 3 [Uaiba 4 npyxuHHas Spring washer 4 Rondelle élastique 4 Federring 4 Arandela 4 elastica

3 +21213-3718347-00 1 llkana rupgpokoppekTopa Scale Cadran Schirm Escala del corrector
hidraulico

4 +21060-3710348-00 1 Taiika Nut Ecrou Mutter Tuerca

5 +21050-3718349-00 1 Pykositka ruppokoppekTopa Knob Bouton Griff Manecilla de corrector
hidraulico

6 +00001-0045677-80 1 Xomyr 126,5 Clip126.5 Collier126,5 Kabelband126,5 Abrazaderal26,5

- 281 -

K210




0 N0 O

Catalogue LADA 4x4 12.2008

o O 00

K220

OcgelleHne canoHa
Interior lighting

Eclairage de I'habitacle
Innenraumbeleuchtung
Alumbrado del habitaculo

- 282 -

21214-20
2131-41 (01)




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion

1 +21010-3714000-00 2 MnadoH ocBelleHNs CanoHa Interior light Plafonnier de I'habitacle Innenraumleuchte Luzdetecho

2 421050-3714014-00 (01) 1 Pamka nnacdoHa Frame Cadre de plafonnier Innenraumleuchterahmen Marco de plafén

3 +00001-0076700-01 (01) 4 Buut camonapesatowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
4 +21050-3714010-00 (o1) 1 MnadoH ocBeweHus canoxa Interior light Plafonnier de I'habitacle Innenraumleuchte Luzdetecho

5 +21100-3710206-00 2 Konnayok 3aWMTHbIN Protective cap Capuchonde protection Gummimanschette Casquete de proteccion
5 +21100-3710206-00 (01) 4 Konnayok 3alWMTHBbIN Protective cap Capuchonde protection Gummimanschette Casquete de proteccion
6 +21100-3710205-00 2 Mpoknaaka Gasket Joint Dichtung Junta

6 +21100-3710205-00 1) 4 Npoknaaka Gasket Joint Dichtung Junta

7 421010-3710200-00 ~ 2 Buiknoyatens Switch Contacteur Schalter Interruptor

7 +21010-3710200-00 ~ (01) 4 Bpiknioyatenb Switch Contacteur Schalter Interruptor

7 421070-3710200-01 ~ 2 Buiknoyatens Switch Contacteur Schalter Interruptor

7 +21070-3710200-01 ~ (01) 4 Bpiknioyatenb Switch Contacteur Schalter Interruptor

8 +00001-0076788-07 2 BuuT camoHape3aowuii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
8 +00001-0076788-07 (01) 4 Buut camoHapesaiowmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante

- 283 -

K220




Catalogue LADA 4x4 12.2008

6
7
8
1 9
10
2 11
9
2
3
4
5
21214-20
MpunbGopbl cBeTOBbIE 3aAHUE 2131-41
K230 Rear lights

Eclairage arriere
Hintere Leuchtgeréate
Luces traseras

- 284 -




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +21213-3716011-00 1 ®donapb 3apHuit neBblil Rear light, LH Feu arriere G SchluBleuchte, links Piloto traseroizg.
2 +21213-3716018-00 2 Ynnothutens ¢oHaps Seal Jointd'étanchéité defeu SchluBleuchte-Dichtung Erl*npaquetadurade
3 +21050-3717012-00 2 Mpoknagka YNAOTHUTENbHAS Sealinggasket Jointd'étanchéitée Dichtung Encﬁ)g;quetadura
4 +21050-3717010-00 2 donapb ocBelwenus Homeproro  Number plate light Eclaireur de plaque Kennzeichenbeleuchtung Piloto de matricula
3naka d'immatriculation
5 +00001-0076790-01 4 Buut camonapesaowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
6 +21213-3716810-00 ~ 1 ®donapb curHana TOPMOXeHMs Brake light Feustop Bremsleuchte Pilotodefrenado
DONONHUTENbHbI
6 +21213-3716810-01 ~ 1 ®onapb curHana TOPMOXeHMS Brake light Feustop Bremsleuchte Pilotodefrenado
LONONHUTENbHbIN
6 +21213-3716810-02 ~ 1 donapb curHana TOpMOXeHus Brake light Feustop Bremsleuchte Pilotodefrenado
NOMONHUTENbHbIN
7 +00001-0025981-71 4 lllaitba 5 ctonopHas Lock washer5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 de fijacién
8 +00001-0009778-21 4 Bont M5x16 BoltM5x16 BoulonM5x16 Schraube M5x16 Tornillo M5x16
9 +00001-0038318-01 4 Taiika M5 ¢ 3y6uatbiv Gyptukom  Toothed collar nut M5 Ecrou M5 acolletdenté ZahnbundmutterM5 '(Ij'uer%a M5 de collar
10 +00001-0006154-71 2 [laiba 6 cTonopHas Retainer washer 6 Rondelle d'arrét 6 Zahnscheibe 6 A?gtr?dec‘)la6defijacién
11 +21213-3716010-00 1 donapb 3apgHuit npasblii Rear light, RH Feu arriere D Schlu3leuchte, rechts Piloto trasero der.

- 285 -

K230




Catalogue LADA 4x4 12.2008

A

i

ﬂm

abh WON =

12
13

14
15

16
17

18

© 00o~NO®

21214-20
CurHanbi 2131-41

KSOO ;ell-ta_\les
vertisseurs

Signale

Sefales

- 286 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion

1 +00001-0076700-01 2 BuuT camoHape3aowuii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante

2 +00001-0026052-70 2 |llaitba 5 ctonopHas Lock washer5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 de fijacién

3 +00001-0076787-01 1 Bunt camonapesalowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante

4 +21010-3710200-10 ~ 1 Bbiknoyatenb Switch Contacteur Schalter Interruptor

4 +21070-3710200-11 ~ 1 Bbiknoyatenb Switch Contacteur Schalter Interruptor

5 +21030-3803138-00 1 KpouwTeitn BbIKNIOYaTENS Bracket, switch Supportdecontacteur Tragarm f. Schalter Soporte deinterruptor

6 +21060-3721010-00 ~ 1 Npubop 3ByKOBOIA Horn Avertisseur sonore Horn Claxonacustico

6 +21060-3721010-01 ~ 1 Npubop 3ByKOBOIA Horn Avertisseur sonore Horn Claxonacustico

6 +21060-3721020-00 ~ 1 Npubop 3ByKOBOIA Horn Avertisseur sonore Horn Claxonacustico

6 +21060-3721020-03 ~ 1 TMpn6op 3BykoBoit Huakoro Towa Horn,lowtone Avertisseur aton grave Tieftonsignal glaxén acusticotono

7 +00001-0026055-70 1 LWaitba 8 cronopHas Lock washer 8 Rondelle d'arrét 8 Sicherungsscheibe 8 A?g)ndelaadefijacién

8 +00001-0061008-11 1 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

9 21210-3721290-10 1 KpoHwrTeitn curnana Bracket Supportd'avertisseur Tragarm Soportede sefial

10 +21050-3710010-03 ~ 1 BuiknioyaTenn asapuitHoit Switch, hazard flashers Interrupteur de signal de Schalterf. Warnblinkanlage  Interruptor de la
CUrHANN3aLMN détresse sefializacionde averia

10 +21050-3710010-04 ~ 1 Buiknioyatens asapuiitHoil Switch, hazard flashers Interrupteur de signal de Schalterf. Warnblinkanlage  Interruptor dela
CUrHANM3aLMN détresse sefializacionde averia

11 +21061-3709500-00 1 flamna 12B 1.2BT Bulb12VvV1.2W Ampoule12V1.2W Glahlampe 12V, 1.2 Watt Lamparal2V1.2wW

12 +21050-3709310-00 ~ 1 Nepeknioyatens Tpexpbiyaxuuii  3-stalk switch Commodo & 3 manettes Hebelschalter MzTndo delucesdetres

12 +21050-3709310-01 ~ 1 Nepeknioyatens Tpexphiyaxuuii  3-stalk switch Commodo a 3 manettes Hebelschalter l[\)/laﬁtérilr&%ageluces detres

13 +00001-0045677-80 1 Xomyr 126,5 Clip126.5 Collier 126,5 Kabelband126,5 Z?J?;z(?dseral%,S

14 +21213-3710180-00 ~ 1 BuiknioyaTens curHana Differential lock switch Contacteur detémoinde Schalterf. Interruptor aviso
6ROKMPOBKM  AUbGEpeHLMana blocage de différentiel Differentialsperrsignal blogueodiferencial

14 +21213-3710180-01 ~ 1 Buiknioyatens curHana Differential lock switch Contacteur detémoinde Schalterf. Interruptor aviso
610KNpOBKM  AnddepeHLnana blocage dedifférentiel Differentialsperrsignal blogueodiferencial

15 +21080-3512115-00 1 Npoknagka Gasket Joint Dichtung Juntadetapén

16 +21080-3720010-00 1 Bebiknloyatens curiana Brake light switch Contacteurde feustop Bremslichtschalter Interruptor aviso de
TOPMOXEHWS frenado

17 +00001-0007912-11 2 Taitka M12x1,5 Hu3kas ThinnutM12x1,5 EcroubasM12x1,5 Flachmutter M12x1,5 TuercaM12x1,5baja

18 +21150-3828210-00 ~ (40,41) 1 Jlatank Hapyxwoit Temneparyps ~ Outsidetemperature sensor Capteurdetempérature AuRentemperaturfihler Sensordetemperatura

18 +21150-3828210-02 ~ (40.41) 1 [latunk wapyxHoit Temneparypn  Outside temperature sensor %géégﬂtr%etempérature Auzentemperaturfuhler es)gggg)rrdetemperatura

18 +21150-3828210-03 ~ (40,41) 1 [latuuk wapyxHoit Temnepatyps  Outside temperature sensor aCllggé))tfZtrlliredetempérature AuBentemperaturfihler g)%r?égrrdetemperatura

ambiante exterior

- 287 -

K300




Catalogue LADA 4x4 12.2008

13

o O b~ W

21214-20
MpunbGopsbl M noaceeTka 2131-41 (01)
K310 Instruments and bac,klig_hting
Instruments et leur éclairage
Instrumente und Aufhellung
Instrumentos y iluminacién

- 288 -




n. | Newss. | flara Howmep getanu Npumensiemocts |Kon | Description Désignation Benennun Denominacion
It. [Notif. N. [Not.Data Part N. Application JaTy| GiD  Haumenosauwe (GB P [ F 'gnatl [ D ung [ E J inact
1 +21040-3716175-00 2 Tailka cneumanbHas Special nut Ecrou spécial Sondermutter Tuercaespecial
2 +21080-3710310-00 1 PeocTaT ocBelieHUs LWMTKA Rheostat,dashboard Rhéostatd'éclairage des Rheostat Reodstato de iluminacion
npu6opos illumination instruments deinstrumentos
3 +21060-3710348-00 1 Taiika Nut Ecrou Mutter Tuerca
4 +21050-3710349-00 1 Pykoatka peocTata Knob Boutonderhéostat Griff Manecillade redstato
5 +21102-3840063-00 (01-30,31) 1 Mepembluka Jumper Barrete de connexion Brucke Puentedeunion
6 +00001-0038318-01 4 Taiika M5 ¢ sy6uatbim GypTukom  Toothed collar nut M5 Ecrou M5 acollet denté ZahnbundmutterM5 Tuerca M5 de collar
dentado
7 +21102-3840010-01 ~ 1 Bnok ummo6unusatopa Immobilizer unit Blocde commande Wegfahrsperre-Steuergerédt  Bloquedel
antidémarrage inmobilizador
7 +21102-3840010-02 ~ 1 Bnok ummo6unusatopa Immobilizer unit Bloc de commande Wegfahrsperre-Steuergerédt  Bloquedel
antidémarrage inmobilizador
7 +21102-3840010-03 ~ 1 Bnok ummo6unusatopa Immobilizer unit Bloc de commande Wegfahrsperre-Steuergerédt  Bloquedel
antidémarrage inmobilizador
8 +21010-1108122-00 1 MnactuHa npuxumHas Retainingplate Plaque de serrage Druckplatte Placade apriete
9 +21102-3840020-01 ~ 1 Jlatymk-curnanusaTtop Immobilizer warning Transmetteur Wegfahrsperre- Transmisor-avisador
sender d'antidémarrage Anzeigeeinheit
9 +21102-3840020-02 ~ 1 Jlatymk-curnanusaTtop Immobilizer warning Transmetteur Wegfahrsperre- Transmisor-avisador
sender d'antidémarrage Anzeigeeinheit
9 +21102-3840020-03 ~ 1 Jlatyuk-curnanusaTtop Immobilizer warning Transmetteur Wegfahrsperre- Transmisor-avisador
sender d'antidémarrage Anzeigeeinheit
10 +21102-3840025-01 ~ 1 KomnnektT KopmoBbIX Khioyeit Code keys kit Jeudeclésde code Satz Codeschlussel Juegodellave
electrénica
10 +21102-3840025-02 ~ 1 KomnnektT KopmoBbIX Khioyeit Code keys kit Jeudeclésde code Satz Codeschlussel Juegodellave
electrénica
10 +21102-3840025-03 ~ 1 Komnnekt KopmoBbIX Khioyei Code keys kit Jeude clésde code Satz Codeschlussel Juegodellave
electrénica
11 21102-3840030-01 1 Knioy 9neKTPOHHBLI  YepHbiii Black working key Clé de code noire Codeschlissel, schwarz Llave electréonicanegra
11 21102-3840030-02 1 Knioy 3neKTPOHHbIN  YepHblii Black working key Clé de code noire Codeschlussel, schwarz Llave electronicanegra
11 21102-3840030-03 1 Knioy 9neKTPOHHBLI  YepHbiii Black working key Clé de code noire Codeschlissel, schwarz Llave electrénicanegra
12 21102-3840040-01 1 Knioy 3neKTPOHHBIN  KPaCHBbIi Red learning key Clé de code rouge Lernschlissel, rot Llave electrénicaroja
12 21102-3840040-02 1 Knioy 3neKTPOHHBIN  KPaCHBbIi Redlearning key Clé de coderouge Lernschlissel, rot Llave electréonicaroja
12 21102-3840040-03 1 Knioy 3neKTPOHHBIN  KPaCHBbIi Red learning key Clé de code rouge Lernschlissel, rot Llave electrénicaroja
13 +21150-3801010-03 ~ (40,41) 1 Kom6unauus npubopos Instrument cluster Tableaudebord Kombiinstrument Cuadroinstrumentos
13 +21150-3801010-04 ~ (40,41) 1 Kom6unaums npu6opos Instrument cluster Tableaudebord Kombiinstrument Cuadroinstrumentos
13 +21150-3801010-05 ~ (40,41) 1 Kom6unauns npubopos Instrument cluster Tableaudebord Kombiinstrument Cuadroinstrumentos
14 +21213-3801010-02 1 Kom6uHauns npubopos Instrument cluster Tableaudebord Kombiinstrument Cuadroinstrumentos
15 +21080-3714615-00 ~ 1 Natpon noaceeTkn Holder, illumination Douille d'éclaireur Lampenfassung Portalamparasde
iluminacion
15 +21080-3714615-01 ~ 1 MNatpon noacseTkn Holder, illumination Douille d'éclaireur Lampenfassung Portalamparasde
iluminacion
15 +21080-3714615-02 ~ 1 MNatpon noaceeTkn Holder, illumination Douille d'éclaireur Lampenfassung Portalamparasde
iluminacion
16 +21080-3725010-10 ~ 1 MNpukypueatens B cbope Cigarette lighter assy Allume-cigare complet Zigarettenanzinder Encendedorenconjunto
16 +21080-3725010-11 ~ 1 MNpukypueatens B cbope Cigarette lighter assy Allume-cigare complet Zigarettenanzinder Encendedorenconjunto
17 +21080-3725100-10 ~ 1 Kopnyc npukypusatens Cigarette lighter housing Corps d'allume-cigare Glimmzindergehéuse Cuerpodeencendedor
17 +21080-3725100-11 ~ 1 Kopnyc npukypusatens Cigarette lighter housing Corps d'allume-cigare Glimmzindergehéuse Cuerpodeencendedor
18 +21080-3725200-00 ~ 1 MNoneuxnas uyacTb npukypusatens Cigarette lighter mobile part Allume-cigare Zigarettenanzunder, Elemento mavil del
bewegliches Teil encendedor
18 +21080-3725200-01 ~ 1 MNoneuxnas uyacTb npukypusatens Cigarette lighter mobile part Allume-cigare Zigarettenanzunder, Elemento mavil del
bewegliches Teil encendedor
19 21214-1108275-00 1 3arnywka Plug Obturateur Stopfen Obturador

- 289 -

K310




Catalogue LADA 4x4 12.2008

5
1 6
M190
2
3
4
21214-20
Mepexnioyatenn 2131-41
Switches
K320 Interrupteurs
Schalter
Interruptores

- 290 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
ot N TNot Dot Poth. Application ]QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21080-3709600-10 ~ 1 Buiknioyatens HapyxHoro External lighting switch Commande d'éclairage Schalterf.Au3enbeleuchtung Interruptoralumbrado
0CBeLLeHus extérieur exterior
1 421080-3709600-11 ~ 1 Buiknioyatenb HapyxHOro External lighting switch Commande d'éclairage Schalterf. Au3enbeleuchtung Interruptoralumbrado
0CBeLEHUS! extérieur exterior
2 +21040-3709612-00 ~ 1 Buiknioyatens 3agHero Switch, rear window wiper Co_rpmanded'essui—glace Wischerschalter Interruptor limpialuneta
CTEKN00YNCTUTENS arriere
2 +21040-3709612-01 ~ 1 Buiknioyatens 3agHero Switch, rear window wiper Commande d'essui-glace  Wischerschalter Interruptor limpialuneta
CTEKN004McTUTENS arrere
3 421070-3709608-01 1 MNepeknioyatens pexumos Heater switch Commandedechauffage Schalter der Heizanlage Interruptor del
oTonuTens calefactor
4 +21213-3709607-00 1 Buikniouatens o6orpesa 3agHero  Heated rear window switch Commande de dégivragede Schalterf.Scheibenbeheizung Interruptorde
cTexna glace arriéere calefacciénluneta
5 +21083-3709604-00 1 3arnywka Plug Obturateur Stopfen Obturador
6 +21214-3803010-00 (40,41) 1 BRoK KOHTPONbHBIX namn Warning lamp cluster Bloc de témoins Anzeigeeinheit Bloque de lamparas
testigo
7 +21050-3709604-00 2 3arnywka Plug Obturateur Stopfen Obturador
8 +21213-3709609-10 ~ 1 Buiknouatens npotusoTymanHblx Rearfoglight switch Commande de feux Schalterf. Interruptor faros
o antibrouillard AR Nebelschlu3leuchten antiniebla
doHapei
8 421213-3709609-11 ~ 1 Boiknioyatens npotusoTymanHeix Rearfoglight switch Commande de feux Schalterf. Interruptor faros
antibrouillard AR Nebelschlu3leuchten antiniebla

doHapen

- 291 -

K320




A WODN -

= NN D OO

Catalogue LADA 4x4 12.2008

9/8
10

11

K330

Pene n 6nokn npepoxpaHuTenen
Fuse block and relay

Relais et blocs des fusibles
Zentralelektrik und Relais

Caja fusibles y relé

- 292 -

21214-20
2131-41




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +21100-3747210-20 5 Pene Relay Relais Relais Relé
1 +21100-3747210-23 5 Pene Relay Relais Relais Relé
2 +00001-0038321-01 6 Taiika M6 c 3y6uatbiv Gyptukom  Toothed collar nut M6 Ecrou M6 a colletdenté ZahnbundmutterM6 Tuerca M6 de collar
3 +21050-3747010-01 1 Pene-npepuiatens ykasateneii Turnindicator intermittent  Relais des clignotants Relaisunterbrecher fiir g%rllz(ijr?terruptor luz
noBopoTa relay Fahrtrichtungsblinker direccion
3 +21050-3747010-02 1 Pene-npepbiBatens ykasateneit  Turnindicatorintermittent  Relais des clignotants Relaisunterbrecher fir Relé-interruptor luz
nosopoTa relay Fahrtrichtungsblinker direccion
3 +21050-3747010-03 1 Pene-npepbiBatens ykasateneit  Turnindicatorintermittent  Relais des clignotants Relaisunterbrecher fir Relé-interruptor luz
nosopota relay Fahrtrichtungsblinker direccion
4 +21010-3726410-00 7 Brynka Bush Douille Buchse Casquillo
5 +00001-0076710-01 8 BuHT camoHape3sawowmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
6 +00001-0026052-70 8 [lainba 5 cTonopHas Lock washer 5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 defijacién
7 +21210-3747121-00 2 KpoHwTeitx Bracket Support Halter Soporte
8 +11110-3722000-00 1 Bnok npepoxpanuteneit u pene B Fuse andrelay box unit Boitier de fusibles etde Relais- und Sicherungskasten Caja fusiblesy relé en
cbope assy relais complet komplett conjunto
9 +00001-0008580-90 7 Mpenoxpanutens 8 A Fuse 8 A Fusible 8 A Sicherung8A Fusible 8 A
9 +00001-0010489-90 3 Mpenoxpanutens 16 A Fuse 16 A Fusible 16 A Sicherung16 A Fusible 16 A
10 +00001-0038318-01 4 Taiika M5 ¢ 3y6uatbiv Gyptukom  Toothed collar nut M5 Ecrou M5 acolletdenté ZahnbundmutterM5 Tuerca M5 de collar
11 +21060-3722100-00 1 Bnok npepoxpanuTeneit Fusebox Boitier de fusibles Sicherungskasten g:earj];af?i%ibles
12 +21050-3747210-22 3 Pene Relay Relais Relais Relé
12 +21050-3747210-23 3 Pene Relay Relais Relais Relé
12 +21050-3747210-28 3 Pene Relay Relais Relais Relé
12 +21050-3747210-58 3 Pene Relay Relais Relais Relé
13 +21140-3747610-00 1 Pene npotusotymanHbix ¢ouapeir Fog-lightrelay Relais feux de brouillard Nebelscheinwerfer-Relais Relé faros traseros
arriére antiniebla
13 +21140-3747610-01 1 Pene npotuoTyMaHHbX Qonapeit Fog-lightrelay Relais feux de brouillard Nebelscheinwerfer-Relais ~ Relé faros traseros
arriere antiniebla
13 +21140-3747610-02 1 Pene npotnsoTymanHbix donapeit Fog-light relay Relais feux de brouillard Nebelscheinwerfer-Relais ~ Relé faros traseros
arriere antiniebla
13 +21140-3747610-03 1 Pene npotusotymanHbix ¢ouapeir Fog-lightrelay Relais feux de brouillard Nebelscheinwerfer-Relais Relé faros traseros

arriere

antiniebla

- 293 -

K330




Catalogue LADA 4x4 12.2008

¥ p
2 [y n m
U AT N
3 - l
* | é-;idj ‘(7_— 8
e
- O] 9
RRRY
5 ! kﬁr/
=
5
i \ sl \
= 8
2 Dl—lu ﬁ %
21214-20
)KryTbl NPOBOAOB MOTOPHOrO OTCEKa 213141
K400 Engine bay wire harness

Faisceaux du compartiment moteur
Kabelstrange fur Motorraum
Mazos de cables del compartimiento del motor

- 294 -




:': N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +21213-3724020-00 1 XryT nposogos noadapHuka Sidelight wire harness, RH Faisceau de cables D defeu Begrenzungsleuchte- Haz de cables der.
npasbilit de position AV Kabelbaumrechts

2 421213-3724091-00 1 MNposog, macch kanota Earthlead Cable de masse Massekabel Cable de masa

3 +21214-3724068-00 1 MNposog, coeanHNTENbHBIN Connectinglead Cable de liaison Verbindungskabel Cabledeunién

4 +21010-3724060-00 1 MNposog, coeanHNTENbHBIN Connectinglead Cable de liaison Verbindungskabel Cabledeunién

5 +21214-3707080-20 ~ 1 Nposoga Buicokoro Hanpsxewns HT leads Faisceaude cablesahaute Kabelbaum Cable de altatension

5 +21214-3707080-22 ~ 1 Nposopa Buicokoro Hanpsxewns  HT leads }:ea:]lzl((:)gau decablesahaute Kabelbaum Cable de altatension

6 +21214-3724026-97 1 Xryr npoBomos cuctemsl Ignition wire harness }:e;zlc?gau decéablesde Kabelbaumf.Zundanlage Haz de cables
3aXuraHus systéme d'allumage

7 +21213-3724021-00 1 XryT nposogos noadapHuka Sidelight wire harness, LH  Faisceau de cables Gdefeu Begrenzungsleuchte- Haz de cablesizq.
neBbit de position AV Kabelbaumlinks

8 +21214-3724036-00 1 XryT nposogoB dopcyHok Injector wire harness Ef’ialri]?eccetz(aelljJ ?se cables Einspritzventile-Kabelbaum  Haz de cables

9 +21214-3724010-71 1 Xryr npoBoaoe nepeaHmii Wire harness, front Faisceaudecablesavant  Kabelbaumvorne Haz de cables delantero

- 295 -

K400




Catalogue LADA 4x4 12.2008

1]

\
N

V3 1y
ALM
A
ri
-

O

/
eai )

/
3 |
—

\
gb/ l % 1 \ ——=
D
21214-20
XryTbl NPOBOAOB CasioHa U NaHenu NpuodopoB 2131-41 (01)

K410 Pa_ssenger compar_tment wire harness

Faisceaux de I'habitacle et de la planche de bord
Kabelstrange fur Innenraum und Armaturenbrett

Mazos de cables del habitaculo y tablero de instrumentos

- 296 -




n. | Noeuss. Bara Homep petanu MpumeHsemMocTb
It. | Notif. N. |Not.Data Part N. Application

Kon

QTY

HaumeHoBanue

D

Description Désignation

o L

Benennung

o G Denominacion

+21214-3724210-10
+21310-3724210-20
+21214-3724030-60

+21214-3724094-00

+21213-3724214-00

(01)

1

XryT npoBOAOB 3afHUN
XryT npoBOAOB 3afHUN

XryT npoBonoB naHenu
npubopos

MpoBos macckl 0Gorpesa 3aHero

cTekna
XryT npoBOAOB OCBELLEHMS
HOMEPHOT0 3Haka

Faisceau de cables arriere
Faisceau de cables arriere
Faisceaude cablesde

Rear wire harness
Rear wire harness
Instrument panel wire

harness planchedebord
Groud wire rear window Fil
heating

Wire harness, number plate Faisceau de cablesde
lamp plaque d'immatriculation

Kabelbaum, hinterer Haz de cables trasero
Kabelbaum, hinterer Haz de cables trasero

Kabelbaum fiir Armaturenbrett Haz de cables del
cuadrodeinstrumentos

masse duréchauffeurde

lunette arriére
Kennzeichenbeleuchtung- Haz de cables
Kabelbaum

- 297 -

K410




21214-20 (01)
2131-41 (02)

osserie

o

B
Carr

rosserie
rrocerla

© ©

K
C

@

MOO1

- 298 -



:': N’ftiv;?sl\i. Nfﬁ::ta HOM_:%?%"" np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 421214-5000010-10 ~ (01) 1 KysoB 06uTbIit Body, insulated Carrosserie garnie Karosserie komplett Carroceriaen conjunto
1 421214-5000010-20 ~ (01) 1 KysoB 06uTbIit Body, insulated Carrosserie garnie Karosserie komplett Carroceriaen conjunto
2 421214-5000014-00 (01) 1 Ky30B ronbiii  OKpalueHHblit Bodyshell,painted Carrosserie peinte Karosserie lackiert Carroceriapintada

2 421214-5000014-10 (01-40) 1 Ky30B ronbiii  OKpalueHHblit Bodyshell,painted Carrosserie peinte Karosserie lackiert Carroceriapintada

2 421214-5000014-40 (01-151) 1 Ky30B ronbiii  OKpalueHHblit Bodyshell,painted Carrosserie peinte Karosserie lackiert Carroceriapintada

2 421214-5000014-85 (01-31) 1 Ky30B ronbiii  OKpalueHHblit Bodyshell,painted Carrosserie peinte Karosserie lackiert Carroceriapintada

3 +21310-5000010-00 (02) 1 Kysos 06uThIit Body, insulated Carrosserie garnie Karosserie komplett Carroceriaen conjunto
4 421310-5000014-00 (02) 1 Ky30B ronbiii  OKpalueHHblit Bodyshell,painted Carrosserie peinte Karosserie lackiert Carroceriapintada

- 299 -

MOO1




Catalogue LADA 4x4 12.2008

INOT 10 O~ 0D«

14
15
16

o

-~

17

11

18
19
20
21

12

22
23
24
25
26
27

13

o

o

<

—

[qV}

—

N

] %)

w o
-~

g 2

z =

esm o

E2ad88o

ﬂav..l_

a0 ®Z %

IV ypo S

QO+~ O O c

IE9TGC

Mm.A_IbOS

oOuwLn><K

M100

- 300 -



n. | Noeuss. Bara Homep petanu MpumensemocTsb |Kon Descrintion Désignation Benennun Denominacion
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @)  Descriptio @D Désignatio @)  Benennung @ Denominaciv
1 + 212136818010 0 2 MoAronoBHUK Head restraint Appui-téte Kopfstutze Apoyacabeza
2 +21213-6818020-00 2) 2 O6uBka NOAroNOBHMKA Trim, head restraint Garnitured'appui-téte Kopflehnenpolsterung Guarnicidode
apoyacabeza
3 21100-6818082-20 2 HabuBka MOArONOBHMKA Padding, headrestraint Matelassure d'appui-téte Kopfstutzenpolsterung Rellenode
apoyacabeza
4 +00001-0025742-11 6 Taiika M6 camokoHTpsLLAsCS Self-locking nut M6 Ecrou autofreiné M6 S.Mutter M6 TuercaM6 autoblocante
5 +21050-6818105-00 4 Crtonop nopronoBHuka Stop, headrestraint Arrétoir d'appui-téte Kopfstiitze-Anschlag Montantede
apoyacabeza
5 +21100-6818105-00 2 Ctonop nOArONOBHMKA Stop, headrestraint Arrétoir d'appui-téte Kopfstiitze-Anschlag Montantede
apoyacabeza
6 +00001-0032762-01 6 BuHt M6X16 Screw M6x16 Vis M6x16 Schraube M6x16 Tornillo M6x16
7 +21080-6818012-00 2 KapkaC nOAronoBHMKA Head restraint frame Armature d'appui-téte Kopfstutzegerist Carcasade
apoyacabeza
8 21090-6818102-00 2 Croiika NOAroNnoBHMKA Head restraint pillar Montantd'appui-téte Kopflehne-Saule Montantede
apoyacabeza
9 +21083-6818052-10 2 06nuMUOBKA NOArONOBHMKA Plastic cover, head restraint Revétementd'appui-téte Kopfstitzenverkleidung Revestimientode
apoyacabeza
10 +00001-0076797-01 4 BuuT camoHapesalowmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
11 +21213-6812310-00 2) 2 O6uBka nOAYWKN MEepefHero Front seat cushion trim Garniture de coussinde Sitzpolsterbezug Guarnecido del cojin
CUEHbS siege AV asientodelantero
12 +21213-6810010-00 1) 1 Cupenbe nepeaHee npasoe Front seat, RH SiegeavantD Vordersitz, rechts Asientodelanteroder.
12 +21213-6810011-00 1) 1 CupeHbe nepenHee nesoe Frontseat, LH SiegeavantG Vordersitz, links Asientodelanteroizq.
13 +21213-6813014-00 1 Kapkac npasoro cugeHbs RH seat frame Armature de siege AV D Sitzgestell rechts Armaduradel asiento
der.
13 +21213-6813015-00 1 Kapkac nesoro cupeHbs LH seat frame Armature de siége AV G Sitzgestell links Armaduradel asiento
izq.
14 +21060-6818142-00 4 Brynka HapyxHas Bush, outside Douille extérieure AuRenhilse Casquillo exterior
15 +21080-6818144-00 4 Brynka BHYTpeHHss Bush, inner Douille intérieure Innenbuchse Casquillo interior
16 +21213-6812610-10 2) 2 06uBKa CNMHKM MepeaHero Seat back trim, front seat Garniture de dossier de Rucklehnenpolsterung Guarnecidoderespaldo
CUAEHbS siege AV asientodelantero
17 21213-6815020-00 1 Kapkac npaBoii CnuHKN RH seat back frame Armature de dossier D Sitzrahmen, rechts Base delrespaldo der.
17 21213-6815021-00 1 Kapkac neBoii CnvHKM LH seat back frame Armature de dossier G Sitzrahmen, links Base delrespaldoizg.
18 +21080-6814270-00 4 HakoHeuHuk onopsil Endpiece Emboutd'appui Lagerendstiick Casquillo del apoyo
19 +00001-0026406-03 4 |lait6a 6 Washer 6 Rondelle 6 Scheibe6 Arandela6
20 +21213-6810048-00 1 O6nuuoBka canasok npasas RH trim, seat rails Cache commande D de Schlittenverkleidungrechts Revestimientode
siege AV correderader.
20 +21213-6810049-00 1 O6nauuoBka canasok nesas LH trim, seat rails Cache commande G de Schlittenverkleidung links Revestimientode
siege AV correderaizq.
21 +00001-0005194-01 2 |llaitba 6 Washer 6 Rondelle 6 Scheibe6 Arandela6
22 +00001-0009020-23 2 Bont M6x12 Bolt M6x12 BoulonM6x12 Schraube M6x12 Tornillo M6x12
23 +00001-0026122-50 2 |lait6a 3,6 06aMLLOBOYHAS Facing washer 3,6 Rondelle d'embellissement Zierscheibe 3,6 Arandela3,6de
| revestimiento
24 +00001-0076788-06 2 BuHT camoHapesaloLuii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
25 +21100-6810054-00 8 Bont M8 Bolt M8 BoulonM8 Schraube M8 Tornillo M8
26 +21010-6810052-00 8 lllainba Washer Rondelle Scheibe Arandela
27 +00001-0026467-01 4 |lait6a 8 Washer 8 Rondelle8 Scheibe8 Arandela8
1) +21213-6810250-00 1 Komnnekt cupgeHwii ans Kit of seats Jeudesieges Satz Sitze Juegodeasientos
3anyacten
2) +21213-6812250-00 1 KomnnekT 06uBOK cupaeHuit ans Seat trim set Jeude garnitures de sieges  SatzSitzbezlige Juegode
3anyacTeil revestimientos de
asientos

- 301 -

M100




N
a2 0o N0~ w

RN
N

-
AW

-
(®)

-
(o))

17

18

19

20

=40

-
~—

e
P

21

Catalogue LADA 4x4 12.2008

22

23

M101

CupeHbs nepegHue
Front seats

Sieges avant
Vordersitze
Asientos delanteros

- 302 -

2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
1t TNotit. NNt Do Pk, Application QTY @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +21093-6810012-00 1) 1 Cupenbe nepeaHee npasoe Front seat, RH SiégeavantD Vordersitz, rechts Asientodelanteroder.
1 421093-6810013-00 1) 1 Cupenbe nepepmnee nesoe Frontseat, LH SiegeavantG Vordersitz, links Asientodelanteroizq.
2 +21093-6818010-00 2 MoaronosHMK Head restraint Appui-téte Kopfstiitze Apoyacabeza
3 +21100-6818082-20 1 Habueka nopronoBHuka Padding, headrestraint Matelassure d'appui-téte Kopfstiitzenpolsterung Rellenode
apoyacabeza
4 +21093-6818020-00 2) 2 O6uBKa NOArONOBHMKA Trim, head restraint Garniture d'appui-téte Kopflehnenpolsterung Guarnicidode
apoyacabeza
5 +00001-0025742-11 6 raiika M6 camOKOHTpALLAsCS Self-locking nut M6 Ecrou autofreiné M6 S.Mutter M6 TuercaM6 autoblocante
6 +21050-6818105-00 4 Cronop noaronosHuka Stop, headrestraint Arrétoir d'appui-téte Kopfstiitze-Anschlag Montantede
apoyacabeza
6 +21100-6818105-00 2 CTonop nOAronoBHUKA Stop, headrestraint Arrétoir d'appui-téte Kopfstiitze-Anschlag Montantede
apoyacabeza
7 +00001-0032762-01 6 Bunt M6x16 Screw M6x16 Vis M6x16 Schraube M6x16 Tornillo M6x16
8 21090-6818102-00 2 Croiika nOAronoBHUKA Head restraint pillar Montantd'appui-téte Kopflehne-Saule Montantede
apoyacabeza
9 +21080-6818012-00 2 Kapkac noaronoBHMKa Head restraint frame Armature d'appui-téte Kopfstiitzegertst Carcasade
apoyacabeza
10 +00001-0076797-01 4 Bunt camoHapesarowmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
11 +21083-6818052-10 2 061MUOBKA MOAr0NOBHMKA Plastic cover, head restraint Revétementd'appui-téte Kopfstiitzenverkleidung Revestimiento de
apoyacabeza
12 +21060-6818142-00 4 Brynka HapyxHas Bush,outside Douille extérieure AuRenhtilse Casquillo exterior
13 +21080-6818144-00 4 Brynka BHYTPeHHss! Bush, inner Douille intérieure Innenbuchse Casquillo interior
14 +21083-6812610-00 2) 2 O6uBka CMMHKM NEpesHero Seatbacktrim, frontseat  Garniture de dossier de Rucklehnenpolsterung Guarnecidoderespaldo
CUeHbS siege AV asientodelantero
15 +21083-6812310-00 2) 2 O6uBka nOAYWKN NEPELHEro Front seat cushion trim Garniture de coussinde Sitzpolsterbezug Guarnecido del cojin
CUeHbS siege AV asientodelantero
16 +21090-6813014-00 1 Kapkac npasoro cupeHbs RH seat frame Armature de siege AV D Sitzgestellrechts Armaduradel asiento
der.
16 +21090-6813015-00 1 Kapkac nesoro cupeHbs LH seat frame Armature de siege AV G Sitzgestell links Armaduradel asiento
izg.
17 +21080-6810060-00 2 TopcuoH npasblit Torsion bar, RH Barre de torsion D Drehstab, rechts Barra de torsion der.
17 +21080-6810061-00 2 TopcuOH neBblit Torsion bar, LH Barre de torsion G Drehstab, links Barra de torsionizqg.
18 +00001-0061041-11 8 Taiika M8 camoKoHTpAwWAsCS Self-locking nut M8 Ecrouautofreiné M8 S.Mutter M8 TuercaM8autoblocante
19 +00001-0005196-01 8 [laii6a 8 Washer 8 Rondelle8 Scheibe 8 Arandela8
20 4+00001-0035175-11 8 lWnunbka M8x45 Stud M8x45 GoujonM8x45 Stift M8x45 Esparrago M8x45
21 +21080-6810024-00 2 KpoHwTeiiH nepepHuii npasblii RH front bracket SupportavantD Vordersitzstitze, rechts Soporte delanteroizq.
21 +21080-6810025-00 2 KpoHWTeiiH nepepuuii nesbiit LH front bracket SupportavantG Stltze, vorne links Soporte delanteroizqg.
22 +21100-6810054-00 8 Bont M8 Bolt M8 Boulon M8 Schraube M8 Tornillo M8
23 +21010-6810052-00 8 Lait6a Washer Rondelle Scheibe Arandela
1) +21093-6810250-00 1 Komnnekt cupewwii ans Kit of seats Jeudesieges Satz Sitze Juegodeasientos
3anyactei
2) +21093-6812250-00 1 Komnnekt o06uBoK cupenwii gnsa  Seattrim set Jeudegarnituresdesieges SatzSitzbeziige Juegode
sanyacreii revestimientos de
asientos

- 303 -

M101




Catalogue LADA 4x4 12.2008

1
2
3
4
|M1OO
10
5 11
12
13
14
; 15
7
X 16
9 17
21214-20
MexaHn3m ycTaHOBKM NepeaHux cuaeHun
M110 Front seats adjustment mechanism

Mécanisme de réglage des sieges avant
Vorderes Sitzbefestigungsmechanismus
Mecanismo de instalacién de los asientos delanteros

- 304 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion

1 +21080-6814282-00 2 06nMUOBKA pPYKOATKM Coverplate Revétementdepoignée Verkleidung Revestimientode

2 +21080-6814280-00 2 PykosiTka ¢ukcatopa CMMHKM Knob, seatbacktipping Poignée de levier de dossier Griff ggg?mcca;deﬁadorde
catch respaldo

3 +21080-6814287-00 1 Tara nesas Operatingrod, LH Tringle G Stangelinks Varilla izq.

4 +21080-6814286-00 1 Tara npasas Operating rod, RH Tringle D Stange,rechts Cableder.

5 +21213-6814272-00 1 06nuuoBka BHYTpeHHss npasas  Innercover plate, RH Revétementintérieur D Verkleidungrechts (F;evestimientointerior

5 +21213-6814273-00 1 06nuuoBKa BHYTPEHHSS neBas Inner cover plate, LH Revétementintérieur G Verkleidung links Reer\'/estimientointerior

6 +21010-6810052-00 8 Lait6a Washer Rondelle Scheibe K%ndela

7 +21010-6810054-00 8 Bont Bolt Boulon Schraube Tornillo

8 +21213-6814310-00 2 Canaskn npasble nepeaHero RH rails, front LH seat Glissiere D de siege AV G Schlitten rechtsf. linken Correderader. de

EBOTO CHEHDS Vordersitz asientodelanteroizq.
8 +21213-6814311-00 2 Canaskn nesbie nepepxero nesoro LH rails, front LH seat Glissiére G de siege AV G Schlitten links f. linken Correderaizq. de
cnIeHbs Vordersitz asientodelanteroizqg.

9 +21213-6814044-00 1 Puyar npasbiit Lever, RH Levier D Hebelrechts Palancader.

9 +21213-6814045-00 1 Puiyar neswlit Lever, LH Levier G Hebel links Palancaizqg.

10 +21213-6814308-00 1 06nuuoBKa HapyxHas npasas Outer cover plate, RH Revétement extérieur D Verkleidungrechts (F;evestimientoexterior

10 +21213-6814309-00 1 06nmuoBka HapyxHas nesas Outer cover plate, LH Revétement extérieur G Verkleidung links R(eer\}estimientoexterior

11 +21080-6814242-00 2 Mpoknaaka Gasket Joint Dichtung IJZL?rita

12 +00001-0026406-01 2 |llait6a 6 Washer 6 Rondelle 6 Scheibe6 Arandela6

13 +21080-6814234-01 2 lepxatenb pyKosiTKM Holder Support Halter Sujetador

14 +00001-0009020-23 2 Bont M6x12 BoltM6x12 BoulonM6x12 Schraube M6x12 Tornillo M6x12

15 +21080-6814232-00 2 PykosiTka PErynmupoBKM CrMHKM Reclining adjustmentknob, Poignéederéglagede Griff Palancadereguladorde
seatback dossier respaldo

16 +21010-1602155-00 4 Mpyxuna Spring Ressort Feder Muelle

17 +21213-6814323-10 4 Brynka Bush Douille Buchse Casquillo

- 305 -

M110




M101

Catalogue LADA 4x4 12.2008

O 00 ~NO O,

11

12

13

11

M111

MexaHn3m ycTaHOBKM NepeaHux cuaeHun

Front seats adjustment mechanism

Mécanisme de réglage des sieges avant

Vorderes Sitzbefestigungsmechanismus

Mecanismo de instalacién de los asientos delanteros

- 306 -

2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin

It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion

1 +21140-6814272-00 1 06nuuoska BHyTpeHHss npasas  Innercover plate, RH Revétementintérieur D Verkleidungrechts Revestimiento interior
der.

1 +21140-6814273-00 1 06nuuoBKa BHYTpEHHSIS neBas Inner cover plate, LH Revétementintérieur G Verkleidungssttick, innenlinks Revestimiento interior
iza.

2 +21140-6814010-00 1 Canasku BHYTpeHHWe npaBble Inner seat rail, RH Glissiere intérieure D Schlitten, innenrechts Corredera interior der.

2 +21140-6814011-00 1 Canaskn BHYTpeHHWe neBble Inner seat rail, LH Glissiere intérieure G Schlitten, innenlinks Corredera interior izq.

3 +21080-6814020-00 1 Canasku HapyxHble npasbie Outer seat rail, RH Glissiere extérieure D Schlitten, auBenrechts Carredera exterior der.

3 +21080-6814021-00 1 Canasku HapyxHble neBble Outer seat rail, LH Glissiere extérieure G Schlitten, auRen links Corredera exterior izq.

4 +21080-6814040-00 2 Pyyka canasok Adjusterknob Poignée de glissiere Griff Palancade corredera

5 +21080-6814308-00 1 06nuuoBKa HapyxHas npasas Outer cover plate, RH Revétement extérieur D Verkleidungsstiick,auf3en Revestimiento exterior

rechts der.
5 +21080-6814309-00 1 06nuuoBka HapyxHas nesas Outer cover plate, LH Revétement extérieur G Verkleidungsstiick,auf3en Revestimiento exterior
links iza.

6 +21080-6814242-00 2 Mpoknaaka Gasket Joint Dichtung Junta

7 +21080-6814270-00 4 Hakoneynnk onopel Endpiece Emboutd‘appui Lagerendstiick Casquillodelapoyo

8 +21080-6814234-01 2 lepxatenb pyKosiTKM Holder Support Halter Sujetador

9 +00001-0026406-03 10 [Uait6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela6

10 +21080-6814232-00 2 PykosiTka PErynmupoBKM CrMHKM Reclining adjustmentknob, Poignéederéglagede Griff Palancadereguladorde

seatback dossier respaldo

11 4+00001-0009020-23 10 Bont M6x12 BoltM6x12 BoulonM6x12 Schraube M6x12 Tornillo M6x12

12 +21080-6814318-00 4 Manewy KkpenneHus canasok Securing pin Doigt de fixation de glissiere Befestigungsbolzen Perno de fijacion de
carrederas

13 +00001-0010664-76 2 Konbuo ynopHoe 16 Thrustring 16 Baguedebutée 16 Seegerring16 Anillo de tope 16

- 307 -

M111




Catalogue LADA 4x4 12.2008

1
11/10
2
3
4 1 :ﬂ 12
)
6 14
7
38 15
9
16
17
21214-20
CupeHbe 3agHee
R t
M120 | Giage arriere
Ricksitze

Asiento trasero

- 308 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 21210-6822662-00 1 MaHenb cnMHKM Panel, seatback Panneaudedossier Rucklehnenblech Panelderespaldo
2 +21021-6824100-00 1 dukcatop cnuHKM npasbiit RH locking catch, seat back Arrétoir D Raste Fijador de respaldo der.
2 +21021-6824101-00 1 dukcatop cnuHkM nesbiit LH locking catch, seatback Arrétoir G Raste Fijador de respaldoizq.
3 +21021-6824130-00 2 Ckoba dukcatopa Clamp Etrier d'arrétoir Riegelbigel Grapade fiador
4 +00001-0076820-01 4 Buut camoHape3saiolwmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
5 +21210-6824084-00 1 Ckoba cnuHku npasas Seat back clamp, RH Etrier de dossier D Bugelrechts Grapader.
5 +21210-6824085-00 1 Ckoba cnuHKM nesas Seatback clamp, LH Etrier de dossier G Biigellinks Grapaizq.
6 +21210-6824104-00 1 Mpoknagka npasas Gasket, RH JointD Dichtungrechts Juntader.
6 +21210-6824105-00 1 Mpoknagka nesas Gasket, LH JointG Dichtung, links Juntaizq.
7 +00001-0026055-70 4 [lain6a 8 cTonopHas Lock washer 8 Rondelle d'arrét 8 Sicherungsscheibe 8 Arandela 8 defijacién
8 +00001-0032799-11 4 Bunt M8x35 Screw M8x35 Vis M8x35 Schraube M8x35 Tornillo M8x35
9 +21030-5004028-00 10 Knonka Retaining clip Bouton Knopf Botén
10 +21213-6820210-00 1) 1 Cnunka 3agHero cuaeHbs Rear seat back Dossier de banquette AR Rucksitzbanklehne Respaldodelasiento
trasero
11 +21213-6822610-00 2) 1 O6uBka cnvHKM 3apHeit Rear seat back trim Garniture de dossier de Rucklehnenbezug Guarnicido del respaldo
banquetteAR trasero
12 +21213-6822310-00 2) 1 O6ueka nopywku 3apmeit Rear seat cushion trim Garniture de coussin de Sitzpolsterbezug Guarnicido de cojin
banquetteAR trasero
13 +21213-6820110-00 1) 1 Mopywka 3agHero cuaeHbs Rear seat cushion Coussindebanquette AR Rucksitzpolsterung Cojindel asiento
trasero
14 +21213-6822342-00 1 MNMopoon nopyuwku Cushionpan Plateaude coussin Tréagerplatte Base delasiento
15 +21213-6824020-00 2 Metns B cbope Hinge assy Charniére complete Scharnier komplett Bisagraen conjunto
16 4+00001-0060434-21 8 Bont M8x20 Bolt M8x20 BoulonM8x20 Schraube M8x20 Tornillo M8x20
17 4+00001-0025983-71 8 llaitba 8 cronopHas Lock washer 8 Rondelle d'arrét 8 Sicherungsscheibe8 Arandela 8 defijacién
1) +21213-6810250-00 1 Komnnekt cugeHwii ans Kit of seats Jeudesiéges Satz Sitze Juegodeasientos
3anyacten
2) +21213-6812250-00 1 Komnnekt 06uBoK cuaennii gna  Seattrim set Jeudegarituresde sieges  SatzSitzbeziige Juegode
sanuacreit revestimientos de
asientos

- 3009 -

M120




~NOo O HAOWODN

Catalogue LADA 4x4 12.2008

11
12
15
14
2131-41
CupeHbe 3apgHee
Rear seat
M121 Siege arriere
Ricksitze

Asiento trasero

- 310 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
1t TNotit. NNt Do Pk, Application QTY @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +21083-6820230-00 (130,115'571),136, 1 CnuHka 3apHero cugeHbs Rear seat back Dossier de banquette AR Rucksitzbanklehne Respaldodelasiento
trasero
1 +21093-6820210-00 1) 1 CnuHka 3agHero cuaeHbs Rear seat back Dossier de banquette AR Rucksitzbanklehne Respaldodelasiento
trasero
1 +21093-6820230-00 1 Cnunka 3apHero cuaeHbs Rear seat back Dossier de banquette AR Rucksitzbanklehne Respaldodelasiento
trasero
2 +21093-6828010-00 (130,131,136, 2 MMopronosHnk 3apHero cmpeHbs  Rearseatheadrestraint Appui-tétedebanquette Rucksitz-Kopflehne Apoyacabezadel
137) arriere asientotrasero
3 +21060-6818142-00 (130,115’371),136, 4 Brynka HapyxHas Bush, outside Douille extérieure AuRenhiilse Casquillo exterior
4 +21083-6828144-00 (130,11571),136, 4 Brynka Bush Douille Buchse Casquillo
5 +21083-6828148-01 (130,115'571),136, 4 06nuuoBKa Trim Enjoliveur Verkleidung Revestimiento
6 +21083-6822610-00 2) 1 O6uBka cnuHku 3apHeit Rear seat back trim Garniture de dossier de Ricklehnenbezug Guarnicidodelrespaldo
banquetteAR trasero
7 +21083-6825020-00 1 Kapkac cnuukm 3apHero cupewbs Rearseatback frame Armature de dossier de Rucklehnenrahmen Base delrespaldo
banquetteAR
8 421093-6820110-00 1) 1 Moaywka 3agHero cupeHba Rear seat cushion Coussindebanquette AR Ruicksitzpolsterung Cojindelasiento
trasero
9 +21093-6822310-20 2) 1 O6ueka nopywku 3apmeit Rear seat cushion trim Garniture de coussin de Sitzpolsterbezug Guarnicido de cojin
banquetteAR trasero
10 +21090-6823020-00 1 NMopoon nopyuwku Cushionpan Embase desiege Tragerplatte Basedelasiento
1" +21020-6820062-00 5 Bydep 3aaHero cupeHbs Buffer, rear seat Tampondebanquette AR Puffer Topeasientotrasero
12 +21080-6824176-00 2 06nuuoBKa netan Hinge trim Enjoliveur de charniere Scharnierverkleidung Revestimiento de la
bisagra
13 +00001-0009024-21 2 Bont M6x20 BoltM6x20 BoulonM6x20 Schraube M6x20 Tornillo M6x20
14 +00001-0026053-71 2 lllaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
15 +00001-0025982-71 2 lllaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe6 Arandela 6 de fijacion
16 +00001-0009020-21 2 Bont M6x12 BoltM6x12 BoulonM6x12 Schraube M6x12 Tornillo M6x12
1) +21093-6810250-00 1 Komnnekt cupeHuii ans Kit of seats Jeudesiéges Satz Sitze Juegodeasientos
3anyactei
2) +21093-6812250-00 1 Komnnekt 06uBoK cupenwii gns  Seattrim set Jeudegarnituresdesieges SatzSitzbeziige Juegode

3anyacten

revestimientos de
asientos

- 311 -

M121




OCoOoO~NOO b WN -

M121

10

M121

Catalogue LADA 4x4 12.2008

M130

MexaHnsm YCTAHOBKU 3aAHEero cnaeHbs
Front seats adjustment mechanism
Mécanisme de réglage de la banquette arriere
Hinteresr Sitzbefestigungsmechanismus
Mecanismo de instalacién del asiento trasero

- 312 -

2131-41




:'; N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion

1 +21080-6824156-00 1 PykosTka 3amka Handle Manette SchloRgriff Manija del cierre

2 +21080-6824140-00 1 TMpueon 3amka Locklinkage Commande de verrou SchloRantrieb Mando del cierre

3 +21080-6822812-00 1 Nanenb cnuHkm cpepmss Center panel, seatback Panneaude dossiermédian Rucklehnenblech Panel <Ije respaldo

4 21080-6820066-00 1 KpoHwTeiin 3agHero cupeHbs Bracket, rear seat Supportdebanquette AR Hintersitzstiitze g%rflat(r)?tedeasiento

4 21080-6820067-00 1 KpoHwTeliH 3agHero cupeHbs Bracket, LH Supportdebanquette AR,G Hintersitzstiitze, links tSr?)?)%rrE[)e deasiento

neBii trasero, izq.

5 +21080-6824102-00 2 dukcatop 3amka Lockcatch Arrétoir de verrou SchlofRverriegelung Fijador del cierre

6 +21080-6824184-00 2 06nuuoBka Qukcatopa Trim Revétement d'arrétoir Verriegelungsverkleidung ?evestimiento del

7 4+00001-0026055-70 6 Llaitba 8 cronopHas Lock washer 8 Rondelle d'arrét 8 Sicherungsscheibe8 A?gg{jelaS defijacion

8 4+00001-0060431-21 6 Bont M8x12 BoltM8x14 BoulonM8x14 Schraube M8x14 Tornillo M8x14

9 +21080-6822814-00 1 Manenb cnuukM npasas RH panel, seat back Panneau de dossier D Ricklehnenblechrechts Panelderespaldoder.
10 421210-6306028-00 1 Ocb 3amka Shaft Axe de verrou Achse Eje del cierre
11 4+00001-0026052-70 2 |llaitba 5 ctonopHas Lock washer5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 defijacién
12 +00001-0076711-01 2 BuuT camoHape3aowuii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
13 +21080-6824168-00 2 Jlepxatenb TAru Backstop Supportdetringle Stangentrager Sujetador de la varilla
14 +21010-6203232-00 2 Bydep Buffer Tampon Puffer Tope
15 +21080-6824110-00 2 3aMOK CMWHKM CUAEHBbS Seatback lock Verrou de dossier RuicklehnenschloR Cierre de respaldo
16 +21080-6824122-00 2 d3blyoK 3aMKa Locktongue Ergotde verrou SchloRzunge ﬁgrfwri];% del cierre
17 +00001-0032762-01 4 Bunt M6x16 Screw M6x16 Vis M6x16 Schraube M6x16 Tornillo M6x16
18 +00001-0026053-70 4 |llaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
19 +21080-6822815-00 1 MaHenb CnuHKM nesas LH panel, seatback Panneau de dossier G Ricklehnenblechlinks Panelderespaldoizqg.
20 +00001-0076797-07 16 Bunut camoHapesalowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
21 +21080-6824210-00 1 TMpueon 3amka Locklinkage Commande de verrou SchloRantrieb Mando del cierre
22 +21080-6824208-00 1 TpyxuHa 3amka Spring Ressort de verrou SchloRfeder Muelle

- 313 -

M130




Catalogue LADA 4x4 12.2008

1 — 7 — 5
//é\\
— ’ \
5 ///ﬁ\\f\ K
- A ‘
N T
3\ , y
D U N7
3 / 4 \
\\ . B / \~ 6
NN\ P
\\\\\ %/
\s\i, g
NN
@
\\/j/\k////
4 7
PemHu 6e3onacHocTU gigidﬁo Egg
M135 Safety belts

Ceintures de sécurité
Sicherheitsgurte
Cinturones de seguridad

- 314 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 +21214-8217154-00 (01-40,41,151) 2 Koxyx KkaTywku nepegHero pemus Frontsafety beltreel Protecteurde 'enrouleurde  Spulengehaeusedesvorderen Cubiertade labobina
6e30MaCHOCTH housing ceinture de sécurité Sicherheitsriemens delcinturonde
seguridadde
2 +21210-8217008-20 (01) 1 PemeHb 6e3onacHocTy Seatbelt Ceinture de sécurité Sicherheitsgurt Cinturonde seguridad
2 +21214-8217010-00 (01-40,41,151) 1 PemeHb 6e3onacHocTy Seatbelt Ceinture de sécurité Sicherheitsgurt Cinturonde seguridad
3 +21210-8217008-20 (01) 1 PemeHb 6e3onacHocTy Seatbelt Ceinture de sécurité Sicherheitsgurt Cinturonde seguridad
3 +21214-8217011-00 (01-40,41,151) 1 PemeHb 6e3onacHocTy Seatbelt Ceinture de sécurité Sicherheitsgurt Cinturonde seguridad
4 +21210-8217008-20 (02) 2 PemeHb 6€30MacHOCTY Seatbelt Ceinture de sécurité Sicherheitsgurt Cinturonde seguridad
5 +21210-8217208-20 (01) 1 PemeHb 6e3onacHocTy Seatbelt Ceinture de sécurité Sicherheitsgurt Cinturonde seguridad
6 +21080-8217310-00 (02) 1 Pemenb 6GesonacHocTu 3agHuii Rear middle safety belt (kit) Ceinture de sécurité AR der hintere mittlere Cinturonde seguridad
cpemHuii (komnneT) médiane (jeu) Sicherheitsriemen (Satz) trasero medio (juego)
7 +21040-8217208-30 (02) 1 PemHu 6e3onacHocTM 3apHue Rear safety belts (kit) Ceintures de sécurité AR Sicherheitsriemen hinten Cinturonesde

(komnnekT)

(jeu)

(satz)

seguridadtraseros
(juego)

- 315 -

M135




Catalogue LADA 4x4 12.2008

1
- 16
3
. 17
S
6
18
7
8
19
9
20
21
22
10 22
24
11
25
12 22
13
14
15
Tepmowymousonsauus canoHa ggiiio Eg;g
M140 Interior thermal and noise insulation

Isolations thermique et phonique de I'habitacle
Waérmeisolation und Schalldampfung
Aislamiento térmosonoro del habitaculo

- 316 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 4+00001-0041843-71 (01) 10 CkoGa Clip Etrier Bligel Grapa
1 +00001-0041843-71 (02) 14 Cko6a Clip Etrier Bligel Grapa
2 +21210-5002043-10 1 O6uska koxyxa nona Insulation, floortunnel Garniture de carter de Bodenblechverkleidung Tapizadode cubierta
plancher del piso
3 +21210-5002046-10 1 O6uska 60KOBWHLI npasas Bodyside insulation, RH Garniture de coté D Seitenwandverkleidungrechts Tapizado de lateral der.
3 421210-5002047-10 1 O6uBka GOKOBMHbI NeBas Bodyside insulation, LH Garniture de coté G Seitenwandverkleidunglinks  Tapizado de lateral izq.
4 4+21210-5002126-10 1 Obueka ycunutens npasas Stiffener insulation, RH Garniture de renfort D Verkleidungrechts Tapizadoder.
5 421210-5002131-10 1 O6uBka nogmoHa Insulation, floor pan Garniture de bas de caisse  Untersatzverkleidung Tapizadodebandeja
6 +21214-5002032-00 1 Obueka wwTka nepepaxa Bulkheadsound-deadener ~ Garniture de tablier d'auvent Stirnwandverkleidung Tapizadode
salpicadero
7 +21210-5002128-10 1 Obuska wWwMTKA BEPXHAA Insulation,upper Garniture supérieure Verkleidungoben Tapizado superior
8 +21213-5002117-00 1 MNpoknagka nepepHss Gasket, front Jointavant Dichtungvorne Juntadelantera
9 +21213-5002110-00 1 Npoknagka 6Gokosas npasas Gasket, RH side Joint latéral D Dichtung rechts Juntalateral der.
10 +21213-5002118-00 1 Npoknagka 3aauss Gasket, rear Joint arriere Dichtunghinten Juntatrasera
11 +21213-5002111-00 1 Mpoknagka Gokosas nesas Gasket, LH side Joint latéral G Dichtung links Junta lateral izg.
12 +21214-5002140-11 1 OKkpaH  WYMON3ONAUMOHHBIA Noise shield Ecran Schalldampferabschirmung  Pantallaantisonora
13 +21214-5002146-00 2 KpoHwTeiH Bracket Support Halter Soporte
14 +00001-0005166-70 2 |llaitba 8 npyxXuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
15 +00001-0061008-11 2 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
16 +21213-5002022-01 1 MNpoknagka Kpbiwn nepeaHss Roof gasket, front Jointde pavillon, avant Dichtungvorne Juntadetapadelantera
17 +21310-5002026-00 (02) 1 MNpoknaaka kpbiwm Roofgasket Jointde pavillon, avant Dichtung Juntadetapadelantera
18 +21213-5002025-01 1 MNpoknagka Kpbiwn 3agHss Roof gasket, rear Joint de pavillon, arriére Dichtunghinten Juntatrasera
19 +21210-5002062-00 1 O6uska nona Garaxvuka Floorinsulation,luggage Garniture de plancher de Gepéackraumboden- Tapizado del pisode
compartment coffreabagages verkleidung maletero
19 +21214-5002062-00 (01-40;01-41) 1 O6uska nona GaraxHuka Floorinsulation,luggage Garniture de plancher de Gepéackraumboden- Tapizado del pisode
compartment coffreabagages verkleidung maletero
21 +21213-5002054-00 1 Obueka nona cpeaHss Floor insulation, middle Garniture de plancher Verkleidung mitten Tapizadode piso
médiane central
22 +21310-5002038-00 (02) 1 O6uBka nona nepemHsis npasas Floorinsulation, frontRH  Garniture de plancheravant Verkleidungrechts Tapizadode
D salpicaderoder.
22 +21310-5002039-00 (02) 1 O6uska nona nepepuss nesas Floorinsulation, frontLH  Garniturede plancheravant Verkleidung links Tapizadode
G salpicaderoizg.
23 421210-5002038-00 (01) 1 O6uska nona nepeaHsis npasas Floor insulation, frontRH  Garniture de plancheravant Verkleidungrechts Tapizadode
D salpicaderoder.
23 +21210-5002039-00 (01) 1 O6uBka nona nepenHsis nesas Floorinsulation, frontLH  Garniture de plancheravant Verkleidung links Tapizadode
G salpicaderoiza.
24 421210-5002134-00 1 O6uska npasas Insulation, RH Garniture D Verkleidungrechts Tapizadoder.
25 +21310-5002036-00 (02) 1 O6uska nona nepemHss npasas Floorinsulation, frontRH  Garniture de plancheravant Verkleidungrechts Tapizadode
D salpicaderoder.
25 +21310-5002037-00 (02) 1 O6uska nona nepeaHss nesas Floor insulation, front LH Garniturede plancheravant Verkleidunglinks Tapizadode
G salpicaderoizq.
26 +21210-5002127-10 1 O6uska ycunutens nesas Stiffenerinsulation, LH Garniture de renfort G Verkleidung links Tapizadoizqg.

- 317 -

M140




Catalogue LADA 4x4 12.2008

12

13
14
15
16

17

18

19
20
21

©O© ~ M~ 00

22
23
24

10

11

25

o
q
<
i
N
i
N
c
2
= 0
s S ©
3 € 5
= c
Q , 00 E
m2 5o O
008 go=x
¥SFo<

M150

- 318 -



n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 +00001-0076809-01 5 Buut camonapesatowuii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
2 4+00001-0041897-71 4 Ckoba Clip Etrier Bigel Grapa
3 +21213-5109052-00 1 06nuuoBka TyHHENs Trim, floor tunnel Revétementdetunnel VerkleidungBodenabdeckung Revestimiento del tunel
4 +21213-5109014-10 1 Kospuk nona npasbiii Carpet, RH Tapis de plancher D Bodenmatterechts Alfombra del piso der.
5 +21213-5109012-00 1 KoBpuk BepxHuit npasblit Carpet, upper RH Tapis de plancher supérieur Bodenmatte obenrechts Alfombra superior der.
D
6 +21213-5109050-00 1 Kospuk TyHHens Carpet, floortunnel Tapisdetunnel PolsterungBodenabdeckung  Alfombradel tinel
7 +00001-0026111-50 1 lWaitba 5 061MLOBOYHAS Facing washer 5 Rondelle d'embellissement Zierscheibe 5 Arandela5de
5 revestimiento
8 +21214-5109013-10 1 KoBpuk BepxHuit nesblit Carpet, upper LH Tapis de plancher supérieur Bodenmatte obenlinks Alfombra superior izq.
G
9 +21230-6302336-00 13 Bunt camoHapesalowmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
10 +21210-5109068-01 1 O6uska nepeska npasas Front trim, RH Garniture d'auvantD Verkleidungrechts Tapizadodefrenteder.
10 +21214-5109069-00 1 O6uska nepeaka nesas Front trim, LH Garniture d'auvantG Vorbauverkleidunglinks Tapizado de frenteizg.
11 +21030-5004028-00 4 Knonka Retaining clip Bouton Knopf Botdn
12 +00001-0076705-07 1 Bunt camonapesaowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
13 +21210-5109112-00 12 Knonka Retainer Bouton Knopf Botdn
14 +00001-0045664-80 4 Knonka Retainer Bouton Druckknopf Botén
15 +00001-0076691-01 4 Bunt camoHapesaolmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
16 +00001-0026122-50 4 llaitba 3,6 06AMLOBOYHAS Facing washer 3,6 Rondelle d'embellissement  Zierscheibe 3,6 Arandela3,6de
3.6 revestimiento
17 +21210-5109055-00 1 Kospuk 6araxwnuka Luggagecompartment Tapisde coffreabagages  Kofferraummatte Alfombra del
carpet portaequipajes
17 +21214-5109055-00 (01-40,41) 1 Kospuk 6araxHuka Luggagecompartment Tapisdecoffreabagages  Kofferraummatte Alfombra del
carpet portaequipajes
18 +21213-5109044-00 1 Kospuk nona 3aauuii Rear floor carpet Tapis de plancher arriére Bodenmattehinten Alfombra del piso
trasera
19 +21210-5109078-00 1 O6nuuoska nopora 3aguss Sill trim, rear RH Revétement de seuil arriere  Verkleidung, hintenrechts Revestimiento de bajo
npasas D trasero der.
19 +21210-5109079-00 1 O6auuoska nopora 3aguss nesas Sill trim, rear LH Revétement de seuil arriere  Verkleidung, hintenlinks Revestimiento de bajo
G traseroiza.
20 421213-5109015-10 1 Kospuk nona nesblit Carpet, LH Tapis de plancher G Bodenmattelinks Alfombra del piso izq.
21 +21210-5109076-00 1 O6nuuoska nopora nepegHss Sill trim, front RH Revétement de seuilavantD Verkleidung, vorne rechts Revestimiento de bajo
npasas delanteroder.
21 +21210-5109077-00 1 06nuuoska nopora nepeaHss Sill trim, front LH Revétementde seuilavantG Verkleidung, vorne links Revestimiento de bajo
nesas delanteroizq.
22 +00001-0076790-01 10 Buut camoHapesatowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
23 +00001-0076804-01 2 BuuT camoHape3aowuii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
24 +21214-5109085-00 1 Kpblwka 6noka npepoxpanuTeneit Fuse box cover Couvercle de boitier a Sicherungskastendeckel Tapadelblogue fusibles
fusibles
25 +21010-8109137-00 2 Taifka npyXuHHas Springnut Bride a ressort Federmutter Tuercaelastica

- 319 -

M150




Catalogue LADA 4x4 12.2008

14
1 15
2 16
3 17
4 10
18
) 19
6
20
7
1
8 21
9 22
1 23
10 1
1 24
12 25
13 3
2131-41
KoBpuku
M
G
Bodenmatten
Alfombras

- 320 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 +00001-0076790-07 34 Bunt camonapesalowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
2 +00001-0076809-01 4 Buut camonapesaowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
3 4+00001-0041897-71 6 Ckoba Clip Etrier Bigel Grapa
4 +21213-5109052-00 1 06nuuoBka TyHHENs Trim, floor tunnel Revétementdetunnel VerkleidungBodenabdeckung Revestimiento del tunel
5 +21310-5109078-00 1 06nuuoska nopora 3aaHss Sill trim, rear RH Revétement de seuil arriere  Verkleidung, hintenrechts Revestimiento de bajo
npasas D trasero der.
6 +21310-5109076-00 1 06nuuoBka nopora nepeaHss Sill trim, front RH Revétementde seuilavantD Verkleidung, vorne rechts Revestimiento de bajo
npasas delanteroder.
7 +21210-5109068-01 1 O6uska nepeaka npasas Front trim, RH Garniture d'auvantD Verkleidungrechts Tapizadodefrenteder.
8 +21310-5109012-00 1 Kospuk nona npasblii Carpet, RH Tapis de plancher D Bodenmatterechts Alfombra del piso der.
9 +21310-5109050-00 1 O6uska koxyxa nona Floor trim Garniture detunnelde Bodenbezug Guarnecidodeltunel
plancher piso
10 4+00001-0025991-77 17 |laitba 5 cTonophas Lock washer5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 defijacién
11 421310-5109013-00 1 Kospuk nona neswiii Carpet, LH Tapis de plancher G Bodenmattelinks Alfombra del piso izq.
12 421214-5109069-00 1 O6uska nepegka nesas Front trim, LH Garnitured'auvantG Vorbauverkleidunglinks Tapizadodefrenteizqg.
13 +21030-5004028-00 4 Knonka Retaining clip Bouton Knopf Botén
14 +00001-0076792-03 1 BuuT camonapesalowmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
15 +21030-3508040-00 1 Yexon 3awuTHbIN Coverboot Cache-plastique Schutzhille Fundaprotectora
16 +21310-5109250-00 1 Kospuk nopora npasblit Carpet, sill RH Tapis de seuil, D Schwellenmatte rechts Alfombrader.
17 +00001-0076793-06 8 BunT camonapesaowuii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
18 421310-5109055-00 1 KoBpuk 6oraxuuka Luggagecompartment Tapisdecoffreabagages  Kofferraummatte Alfombradel
carpet portaequipajes
18 421310-5109055-01 1 Kospuk 6araxHuka Luggagecompartment Tapisde coffreabagages  Kofferraummatte Alfombra del
carpet portaequipajes
19 +21310-5109310-00 1 06nuuoBka pyykum 3amka aBepu Tailgate lock knob plastic ~ Revétementde poignée Verkleidung f. Heckturgriff Revestimientode
3agKka cover manija
20 +21310-5109251-00 1 Kospuk nopora nesbiii Carpet, sill LH Tapis de seuil, G Schwellenmatte links Alfombraizq.
21 +21310-5109079-00 1 06anuoska nopora 3ajHsas nesas Sill trim, rear LH Revétement de seuil arriere  Verkleidung, hintenlinks Revestimiento de bajo
G traseroizq.
22 +21310-5109044-00 1 Kospuk nona 3apHwuil Rear floor carpet Tapis de plancher arriére Bodenmattehinten Alfombra del piso
trasera
23 +21310-5109077-00 1 06nuuoBka nopora nepeaHss Sill trim, front LH Revétement de seuilavantG Verkleidung, vorne links Revestimiento de bajo
nesas delanteroizq.
24 +00001-0076804-01 2 BuHT camoOHape3aolLmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
25 +21214-5109085-00 1 Kpuiwka 6noka npepoxpanuteneit Fuse box cover Couvercle de boitier a Sicherungskastendeckel Tapadelbloque fusibles

fusibles

- 321 -

M151




Catalogue LADA 4x4 12.2008

18
19

20

N OO0k W

10
11

12

13
14

15

16
17

21
13

22

23

24

25

26
27

28

16

M160

OOGuBka canoHa

Interior trim

Garniture de I'habitacle
Innenraumverkleidung
Guarnecido del habitaculo

- 322 -

21214-20




:';. N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +00001-0041843-71 62 Ckoba Clip Etrier Bugel Grapa
2 +21210-5004102-00 1 O6uska Kpbiwm Headlining Garniture de pavillon Dachhimmelverkleidung Tapizadodeltecho
3 +00001-0076712-07 1 Bunt camonapesaiowmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
4 +21213-5004226-00 1 3arnywka Plug Obturateur Stopfen Obturador
5 +21213-5004032-00 1 O6ueka npasas Insulation, RH Garniture D Verkleidungrechts Tapizadoder.
5 +21213-5004033-00 1 O6uska nesas Insulation, LH Garniture G Verkleidung links Tapizadoizq.
6 +00001-0076717-07 4 BuHT camoHapesalowmit Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
7 +21213-5607008-02 ~ 1 Monka 6araxHuka ¢ 6ydpepom B Parcel shelf and buffer Plage AR avec le bloc Kofferraumablage mit Puffer Conjunto de larepisa
c6ope assembly élastique complete komplett gglmn;aletero ytopede
7 +21213-5607008-03 ~ 1 Monka 6araxHuka ¢ Gydpepom B Parcel shelf and buffer Plage AR avec le bloc Kofferraumablage mit Puffer Conjuntode larepisa
c6ope assembly élastique compléete komplett gglmrr;aletero ytopede
8 +21213-5607010-02 2 Monka 6araxHuka Rear parcel shelf Tabletteabagages Hutablage Repisade maletero
9 +21213-5607010-03 1 MNonka 6araxHuka Rear parcel shelf Tablette abagages Hutablage Repisa de maletero
10 +00001-0076705-07 2 BuHT camoHapesaoumit Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
11 +21213-5602046-00 1 O6nnuoska nopora 3apgka Hatch sill trim panel Revétementde seuil Verkleidung Revestjmiento de bajo
12 +21210-5004286-00 4 Tainka ksagpaTHas Squarenut Ecrou carré Vierkantmutter 'clj'ﬁgrocr;ocnuadrada
13 +21230-6302332-00 2 BuHT camoHape3salowmit Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
14 +21213-5004066-00 1 Kpblwka nioka npasoii 06MBKM Cover, RH insulation cutout Porte d'accés de garniture D Deckel Puertade escotillade
revestimiento der.
14 +21213-5004067-00 1 Kpblwka nioka neeoit 06uBKu Cover, LHinsulation cutout Porte d'accés de garniture G Deckel Puerta de escotillade
revestimiento iza.
15 +00001-0076705-01 4 BunT camoHapesalowmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
16 +00001-0026381-01 8 lWai6a 5 Washer 5 Rondelle5 Scheibe5 Arandela5
17 +21214-8217154-00 2 Koxyx kaTywku nepegHero pemus Frontsafety beltreel Protecteur de I'enrouleurde Spulengehaeusedesvorderen Cubiertade labobina
6e30NacHOCTU housing ceinture de sécurité Sicherheitsriemens delcinturonde
seguridadde
18 +21210-5004106-00 5 [lyra 06MBKM KpbiLK Headlining support Arceaude garniture de Dachhimmelbogen Arco de revestimiento
pavillon deltecho
19 +21213-5702208-00 10 Brynka Bush Douille Buchse Buje
20 +00001-0041897-76 1 Ckoba Clip Etrier Bugel Grapa
21 +00001-0076788-07 8 BuHT camoHapesaowmit Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
22 +21213-5004098-00 ~ 1 MNanenb 06uBKM npaBas Insulation sheet, RH Garniture D Verkleidungsplatterechts Paneldetapizadoder.
22 +21213-5004098-01 ~ 1 Mawenb o6uBKM npaBas Insulation sheet, RH Garniture D Verkleidungsplatterechts Paneldetapizadoder.
22 +21213-5004099-00 ~ 1 MNanenb 06uBKM nesas Insulationsheet, LH Garniture G Verkleidungsplatte links Paneldetapizadoizq.
22 +21213-5004099-01 ~ 1 Mavenb 06MBKM nesas Insulationsheet, LH Garniture G Verkleidungsplatte links Paneldetapizadoizq.
23 +21213-5004070-00 ~ 1 O6uska npasoii cpepueit ctoiikm RH centre pillar insulation  Garniture D Verkleidungrechte B-Saule Taptiza}?jo de pilar
central der.
23 +21213-5004070-01 ~ 1 O6ueka npasoit cpepueir croiikm RH centre pillar insulation  Garniture D Verkleidungrechte B-Saule Tapiza}do de pilar
23 +21213-5004071-00 ~ 1 O6uska nesoii cpeaHeit CTOIKN LH centre pillar insulation Garniture G Verkleidung linke B-Saule 'Cl'ggti;%ggge pilar
23 +21213-5004071-01 ~ 1 O6uska neBoii cpeaHeli CTOWKK LH centre pillar insulation  Garniture G Verkleidung linke B-Saule '(I:'(Z?)tirzaia:ézoqde pilar
24 +21213-5004060-00 1 O6ueka cToiikn npasas Pillar insulation, RH Garniture de montantD Séaulenverkleidungrechts '(I:"Zlgtirzzléé%e montante
24 +21213-5004061-00 1 Q6uska cToiikM nesas Pillar insulation, LH Garniture de montant G Séaulenverkleidunglinks f?’gl;ﬁizadode montante
25 +00001-0076788-03 6 BuHT camoHapesaowmit Self-tapping screw Vistaraudeuse Blechschraube 1Iggr'nillo autorroscante
26 +21210-5004064-10 2 Jlepxaten, 06WBKW NeEBbIi Retainer, LH Supportde garniture G Verkleidungshalter links Sujetador
27 +00001-0028419-90 10 3aknenka 4x6 Rivet 4x6 Rivet 4x6 Niet 4x6 Remache 4x6
28 +00001-0051861-01 4 Bunt 4.9x12 camoHapesawowmii Self-tappingscrew4.9x12  Vis4.9x12taraudeuse Blechschraube4.9x12 Totrnillo 4.9xtlZ
autorroscante

- 323 -

M160




Catalogue LADA 4x4 12.2008

1
; 14
3 7
) 15
: 16
6
: 17
8 18
> 19
10 -
11 :
12 y
13 18
| 15
O6uEBKa canoHa 2131-41
M161 Interior trim

Garniture de I'habitacle
Innenraumverkleidung
Guarnecido del habitaculo

- 324 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +21310-5004098-00 1 Nanenb o6uBkM npasas Insulation sheet, RH Garniture D Verkleidungsplatterechts Paneldetapizadoder.
1 +21310-5004099-00 1 MaHenb 06MBKM nesas Insulationsheet, LH Garniture G Verkleidungsplatte links Paneldetapizadoizq.
2 +21210-5004106-00 6 Jlyra obuskn Kpbiwn Headlining support Arceau de garniture de Dachhimmelbogen Arco de revestimiento
pavillon deltecho
3 +00001-0041843-71 72 Ckoba Clip Etrier Bigel Grapa
4 +21310-5004101-10 1 O6uBka Kpbilwm Headlining Garniture de pavillon Dachhimmelverkleidung Tapizadodeltecho
5 +00002-0204136-01 12 |llaii6a 8 Washer 8 Rondelle 8 Scheibe8 Arandela8
6 +21213-5702208-00 12 Brynka Bush Douille Buchse Buje
7 +00001-0076790-07 36 BuHT camoHapesaowuii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
8 +00001-0076808-01 6 BuHT camoHapesawowmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
9 +21213-5602046-00 1 O6nuuoska nopora 3aaka Hatch sill trim panel Revétementde seuil Verkleidung Revestjmiento de bajo
10 +21210-5004286-00 4 Taiika ksagpaTHas Squarenut Ecrou carré Vierkantmutter 'cli'ﬁg?crztaocnuadrada
1" +21213-5004066-00 1 Kpbllwka nioka npasoit 06MBKM Cover, RHinsulation cutout Porte d'accés de garniture D Deckel Puerta de escotillade
revestimiento der.
1 +21213-5004067-00 1 Kpbiwka nioka NeBoit 06MBKM Cover, LHinsulation cutout Porte d'acces de garniture G Deckel Puertade escotillade
revestimiento izq.
12 +00001-0041897-76 4 Ckoba Clip Etrier Bigel Grapa
13 +00001-0076711-01 4 Buut camoHape3saiolwmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
14 +21010-3724118-00 4 YnnotHutenn Grommet Jointd'étanchéité Dichtung Empaquetadura
15 +00001-0025991-73 12 llaitba 5 cronopHas Lock washer 5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 defijacién
16 +21213-5004060-00 1 O6uska cToiiku npasas Pillar insulation, RH Garniture de montantD Séaulenverkleidungrechts Tapizadode montante
16 421213-5004061-00 1 O6uska cTOiiKM nesas Pillar insulation, LH Garniture de montant G Saulenverkleidunglinks fclj'g;iizadode montante
17 +00001-0076787-03 6 Bunt camonapesatowuii Self-tapping screw Vistaraudeuse Blechschraube 1Iggr'nillo autorroscante
18 +21310-5004070-20 1 O6uska npasoit cpeaHein ctoiku RH centre pillarinsulation  Garniture D Verkleidungrechte B-Saule Tapize}céo de pilar
18 +21310-5004071-20 1 O6uska nesoit cpepHeit CTOIKM LH centre pillarinsulation ~ Garniture G Verkleidung linke B-Séaule '(I:%?)tirzael}qgge pilar
19 +21310-5004090-00 1 O6ueka npasoit 3agmeit ctoiikn  RH rear pillar insulation  Garniture de montant AR D Verkleidung rechte C-Saule '(I:'gr;])tirzaacllg)%e montante
19 +21310-5004091-00 1 O6uBka neBoil 3agHeit CTOIKM LH rear pillar insulation Garniture de montant ARG Verkleidung linke C-Séaule Eltggsjggdoecgé montante
20 +21310-5004032-00 1 O6uska npasas Insulation, RH Garniture D Verkleidungrechts El[grsniezlgtjlg%er.
20 +21310-5004033-00 1 Q6uska nesas Insulation, LH Garniture G Verkleidung links Tapizadoizqg.
21 +00001-0076793-07 4 Buut camoHape3saiolwmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante

- 325 -

M161




Catalogue LADA 4x4 12.2008

1
2
3 4
8
9
10
11
12
g 13
° 14
2131-
Monka 6araxHuka 131-41
M170 Rear parcel shelf

Plage arriere
Ablagefach
Repisa de portaequipajes

- 326 -




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion

1 +00001-0076806-06 10 Bunt camoHapesaiowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante

2 +00001-0041897-76 10 Ckoba Clip Etrier Bigel Grapa

3 +21310-5607072-10 1 Onopa nonkn npasas Shelf support, RH Supportdetablette D Hutablagehalterrechts Apoyoderepisader.

4 21043-5607120-00 2 Jlepxatenb NOAKM Retainingtab Support Halter Soportedebandeja

5 +00001-0025991-70 2 |llaitba 5 ctonopHas Lock washer5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 de fijacién

6 +00001-0076710-01 2 BuuT camoHape3aowuii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante

7 +21043-5607010-02 1 Monka GaraxHuka Rear parcel shelf Tabletteabagages Hutablage Repisa de maletero

8 +21310-5607073-10 1 Onopa nonku nesas Shelfsupport, LH Supportdetablette G Hutablagehalterlinks Apoyoderepisaizq.

9 +21310-5607040-10 1 KpoHwTeitn onopsl nonku Support, RH SupportD Halter rechts Soportede apoyoder.
npaBbln

9 421310-5607041-10 1 ngnmreﬁu onopul nonku neswiit Support,LH SupportG Halter links Soporte de apoyoizg.

10 4+00001-0032762-01 2 Buut M6x16 Screw M6x16 Vis M6x16 Schraube M6x16 Tornillo M6x16

11 4+00001-0025982-71 2 |llaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe6 Arandela 6 defijacién

12 4+00001-0033037-11 4 Buut M8x25 Screw M8x25 Vis M8x25 Schraube M8x25 Tornillo M8x25

13 4+00001-0025983-71 4 llaitba 8 cronopHas Lock washer 8 Rondelle d'arrét 8 Sicherungsscheibe8 Arandela 8 defijacién

14 +21210-6824104-00 1 MNpoknagka npasas Gasket, RH JointD Dichtung rechts Juntader.

14 +21210-6824105-00 1 Mpoknagka nesas Gasket, LH JointG Dichtung, links Juntaizq.

- 327 -

M170




Catalogue LADA 4x4 12.2008

8

9

1 10

11

12

2 13

14

15

16

M160
3

) 17

18

: 19

M15Q]151
6
7
n 31214-20 (8;)
pUHa[JIeXHOCTU canoHa 13141
M180 Interior accessories and mirrors (02)

Accessoires de I'habitacle
Innenraumzubeho6r
Accesorios del habitaculo y retrovisores

- 328 -




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +21210-8201008-10 ~ 1 3epkano BHyTpeHHee Interior mirror Rétroviseur intérieur Innen-Riickblinkspiegel Retrovisor interior
1 +21210-8201008-20 ~ 1 3epkano BHyTpeHHee Interior mirror Rétroviseur intérieur Innen-Riickblinkspiegel Retrovisor interior
2 +21213-8204011-00 (01) 1 Kosblpek CONHLE3AWMUTHBIN Sunvisor, LH Pare-soleil G Sonnenblende,links Quitasolizq.
NeBbIN
2 +21310-8204011-00 (02) 1 K(e)aupe.( COMHLE3AILMUTHBIi Sunvisor, LH Pare-soleil G Sonnenblende,links Quitasolizg.
3 +21011-8201050-10 2 g:irmo HapyxHoe Exterior mirror Rétroviseur extérieur Aulenspiegel Retrovisor exterior
4 +00001-0033112-07 4 Bunt M5x20 Screw M5x20 Vis M5x20 Schraube M5x20 Tornillo M5x20
5 +21210-8201058-01 1 Mpoknagka npasas Packing, RH JointD Dichtungrechts Juntader.
5 +21210-8201059-01 1 Mpoknagka nesas Packing, LH JointG Dichtung, links Juntaizq.
6 +21010-5325062-00 1 06aMu0BKa nenenbHULSI Ashtray trim Enjoliveur de cendrier Aschenbecherauskleidung Revestimiento de
nicer
7 +21011-8203010-00 1 Menenbhnua nepenusis Ashtray, front Cendrier avant Aschenbecher,vorne %?an(l':ceegodelantero
8 +00001-0076899-01 2 BuHT caMOHapes3aiolLmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
9 +21213-8204010-00 (01) 1 Ko3blpek CONHLE3ALMUTHbII Sunvisor, RH Pare-soleil D Sonnenblende,rechts Quitasol der.
9 +21310-8204010-00 (02) 1 Eg::;lz.( COMHLLE3ALLMTHBIN Sunvisor, RH Pare-soleil D Sonnenblende,rechts Quitasol der.
npasblii
10 +00001-0076796-07 6 Bﬁ:T CaMoHapes3atoLLmit Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
11 +21050-8202025-00 2 Kpioyok Ans 0Aexabl Coathook Crochetporte-vétement Hacken Ganchopararopa
12 +21050-8202010-00 3 MopyueHb Grabhandle Poignée Handgriff Agarradero
13 +21030-8202018-00 6 MnactuHa Plate Plaque Platte Placa
14 +00001-0026053-71 6 Llaitba 6 cronopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
15 +00001-0032762-01 6 Bunt M6x16 Screw M6x16 Vis M6x16 Schraube M6x16 Tornillo M6x16
16 +21030-8202020-00 6 06nuuoBka Cover Enjoliveurde plaque Verkleidung Revestimiento
17 +21030-8203206-00 (01) 2 Pamka nenenbHMLbI Trim frame Enjoliveur Verkleidungsrahmen Marco de revestimiento
0611ML0BOYHAS
18 +21050-8203200-00 (01) 2 Menenbhuua Gokosas Side ashtray Cendrier latéral Aschenbecher Cenicero lateral
19 +00001-0076790-01 (01) 4 BunT camoHape3awowuii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante

- 329 -

M180




AW N~

~N O O,

9
10
8111

12

13

14

5
15

16

Catalogue LADA 4x4 12.2008

17

18

4

19

20

22|21

23

24

15

14
25

M190

MaHenb npudopoe
Instrument panel
Planche de bord
Armaturenbrett

Tablero de instrumentos

- 330 -

21214-20
2131-41




:'; N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +21213-5325160-10 1 Younuteno nawenu Reinforcement Renfortde planchedebord  Verstarker Refuerzodel panel
2 +00001-0038331-21 2 Bont M5x10 ¢ 3ybyaTbim Toothed collarboltM5x10  BoulonM5x10acolletdenté ZahnbundschraubeM5x10  Tornillo M5x10 de
6ypTUKOM collardentado
3 421010-5325054-00 2 KpoHwTeiH Bracket Support Halter Soporte
4 +00001-0038321-01 4 Taiika M6 c 3ybuatbiv Gyptukom  Toothed collar nut M6 Ecrou M6 a collet denté ZahnbundmutterM6 '(I"uer(:ja M6 de collar
5 +00001-0041897-76 4 Ckoba Clip Etrier Bligel Gergtp?ao
6 +00001-0026111-50 2 |llaitba 5 06nMLOBOYHASA Facing washer 5 Rondelle d'embellissement  Zierscheibe 5 Arandela5de
5 revestimiento
7 +00001-0076808-01 2 BuHT camoOHape3aolLmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
8 +21213-5325120-10 1 Wwtok nawenu npubopos Faciapanel Visiere de planchedebord  Instrumententafel Visera del tablero
8 +21214-5325120-00 (01-40,41) 1 lluTok naHenu npubOpoOB Faciapanel Visiére de planchedebord  Instrumententafel Visera del tablero
9 +21213-5325128-00 2 MpyxuHa wuTKa Spring Ressort de visiére Feder Muelle
10 +00001-0025980-70 2 [laiba 4 cTonopHas Lock washer 4 Rondelle d'arrét4 Sicherungsscheibe4 Arandela 4 defijacién
11 +00001-0076690-01 2 BuHT camoOHape3aolLmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
12 +21213-5325124-11 1 Wwtok nawenu npubopos Faciapanel Visiere de planchedebord  Instrumententafel Visera del tablero
12 +21214-5325124-00 (01-40,41) 1 lluTok naHenu npubOpoOB Faciapanel Visiére de planchedebord  Instrumententafel Visera del tablero
13 +00001-0041885-80 2 Jlepxatenb QnaHLeBblit Flangeholder Supportde bride Flanschhalter Sujetadorde brida
14 +00001-0076705-07 3 BuHT camoHape3saiolwmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
15 +00001-0025991-73 3 [Uainba 5 cTonopHas Lock washer 5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 defijacién
16 +00001-0076717-07 2 BuHT camoOHape3aiolLmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
17 +00001-0076711-01 4 Buut camoHape3saiolmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
18 +00001-0025991-71 4 [lain6a 5 cTonopHas Lock washer 5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 defijacién
19 +21213-5325452-00 1 KponwrTeitn npasblii Bracket, RH SupportD Halter, rechts Soporteder.
19 +21213-5325453-00 1 KpoHwTeitn neswiit Bracket, LH SupportG Halter, links Soporteizg.
20 +21213-5325054-00 2 KpoHwTeitx Bracket Support Halter Soporte
21 +21214-5325010-00 1 Manen» npubopos B cHope Instrument panel assy Planchedebordcomplete  Armaturenbrettkomplett Tablerode
instrumentosen
conjunto
22 +21213-5325012-10 1 Manens npubopos Instrumentpanel Planchedebord Armaturenbrett Tablerode
instrumentos
23 +21213-5325212-10 1 NaHenb pagmonpuemHuka Radio/cassettepanel Console pour radio Autoradiotafel Panelderadio
23 +21214-5325212-10 (01-40,41) 1 Nanenb pagmonpuemHmka Radio/cassettepanel Console pourradio Autoradiotafel Panelderadio
24 +21080-5326016-00 1 Kopobka ana menkux npegmetos Trinkettray Boitier Fach Caja
25 +21010-8109137-00 1 Taiika npyxunHas Springnut Bride a ressort Federmutter Tuerca elastica

- 331 -

M190




N —

Catalogue LADA 4x4 12.2008

w

11

M190
12

11

10

13

14

Awmk Bewesomn
M195 quve\box

Boite a gants
Handschuhfach
Guantera

- 332 -

21214-20
2131-41




:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +00001-0025991-71 12 |llaita 5 cTonophas Lock washer5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 de fijacién
2 +00001-0041897-76 7 Ckoba Clip Etrier Bigel Grapa
3 +00001-0076701-01 1 Bunt camonapesalowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
4 +00001-0076690-01 4 Buut camonapesaowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
5 +00001-0025980-73 9 lllaitba 4 ctonopHas Lock washer 4 Rondelle d'arrét4 Sicherungsscheibe4 Arandela 4 de fijacién
6 +21213-5303016-10 1 Kpblluka Belwesoro fuwmka Glovebox lid Couvercledeboiteagants  Handschuhfachdeckel Tapaguantera
7 +21213-5303025-10 1 Nanens KPbILKM  BHYTPEHHAS Inner panel, lid Panneauintérieur Tafel Panel de tapainterior
8 +21213-5303020-10 1 Kpblluka Belwesoro fuwmka Glovebox lid Couvercledeboiteagants  Handschuhfachdeckel Tapaguantera
9 +21213-5303064-00 1 BcraBka 3amka Trim, lid Revétementdecouvercle  Deckelauskleidung Revestimiento de tapa
10 +21213-5303090-00 1 Monka nawenu Parcel shelf Tablette Ablage Repisadetablero
11 +00001-0076711-01 11 Bunt camonapesaiowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
12 +21213-5303014-10 1 Kopnyc Bewiesoro siwmka Housing, glovebox Corps de boite agants Handschuhfach-Gehause Cuerpodeguantera
13 +21213-5303034-00 2 3BeHo netm Hinge link Elémentde charniere Scharnierglied Eslabon de labisagra
14 +21213-5303046-00 1 Knauwa 3amka npasas Locking knob, RH Touche de verrou D SchlofZknopf, rechts Tecla del cierre der.
14 +21213-5303047-00 1 Knaeuwa 3amka nesas Lockingknob, LH Touche de verrou G SchloRknopf, links Tecla del cierre izq.
15 +00001-0076691-07 5 Buut camonapesatowuii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante

- 333 -

M195




[~

RN
N

OO0 ~NDMNOOTOGOLDD W
ity

—
o

)
/2 Y

—_—
N —

Catalogue LADA 4x4 12.2008

14]13

M200

KanoTt

Hood

Capot de moteur
Motorhaube
Capo

- 334 -

21214-20
2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 +21213-8402012-00 1 Kanot Bonnet Capot Motorhaube Capé
2 21070-8407021-00 1 KpoHwrTeitn ynopa Kanota Bracket, stay Supportdebéquille Halterungf. Soportedetope
Motorhaubenstiitze
3 +21210-8407010-01 2 Metns kanota npasast Bonnethinge, RH Charniére de capot D Motorhaubenscharnier,rechts Bisagra del cap6 der.
4 +00001-0005196-01 9 |laiiba 8 Washer 8 Rondelle8 Scheibe8 Arandela8
5 4+00001-0060434-20 8 Bont M8x20 Bolt M8x20 BoulonM8x20 Schraube M8x20 Tornillo M8x20
6 4+00001-0007343-01 2 Wnamut  2x20 Splitpin 2x20 Goupille2x20 Splint2x20 Clavija 2x20
7 21210-6106108-00 1 Brynka Sleeve Douille Buchse Casquillo
8 4+00001-0026427-01 1 Waitba 8 Washer 8 Rondelle 8 Scheibe8 Arandela8
9 +21213-8407118-00 1 KpoHwTeitn ynopa Kanota Bracket, stay Supportde béquille Halterungf. Soportedetope
Motorhaubenstiitze
10 +21210-8402214-00 1 Bydep kanoTa npasbiii BufferLH, bonnet Tampon de capotD Gummipuffer rechts Tope delcapo6der.
10 +21210-8402215-00 1 Bydep kanota nesblit Buffer RH, bonnet Tamponde capotG Gummipuffer links Tope delcap6izq.
11 +00001-0026053-71 3 lllaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
12 +00001-0032760-01 3 Bunt M6x12 Screw M6x12 Vis M6x12 Schraube M6x12 Tornillo M6x12
13 +21010-8406010-00 1 3amok kanota Bonnetlock Serrure de capot Motorhaubenschlof? Cierre del cap6
14 +21010-8406034-00 1 MNpyxuHa 3amka kanota Bonnetlock spring Ressort de serrure de capot MotorhaubenschlofRRfeder Muelle del cierre del
cap6
15 +00001-0058962-11 2 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
16 +00001-0025995-71 2 [laiba 6 cTonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe6 Arandela 6 de fijacién
17 21010-6205221-00 2 |llaitba Washer Rondelle Scheibe Arandela
18 +21210-8402200-01 1 YnnoTHutens kanota Bonnetseal Jointd'étanchéité decapot  DichtungsprofilMotorhaube ~ Empaquetaduradecap6
19 +21010-8406161-00 1 Tpy6ka Tube Tube Rohr Tubo
20 +21010-8406142-02 1 OGonoyka Tarm 3amka kanota Outer cable, bonnetlock Gaine de tringle de serrure  Seilzughdille Vaina de varilla
operatingrod decapot
21 +21010-1108124-00 1 YnnoTtHutens Grommet Jointd'étanchéité Dichtstopfen Empaquetadura
22 +21213-8406132-00 1 Puyar npusoga 3amka kanota Operating lever, bonnetlock Levier de commande de Betatigungshebelf. Palancade cerradura
serrure de capot Motorhaubenschlof3 decapd
23 +21010-8406156-00 1 Tara 3amka kanota Bonnetlock operatingrod  Tringle de serrure de capot  Motorhaubenschlof3stange Varilla de cierre de
cap6
24 +21213-8407122-00 1 Ynop kanota Bonnetstay Béquille de capot Motorhaubenstiitze Topedelcapo

- 335 -

M200




Catalogue LADA 4x4 12.2008

L)

-

o

N—r

o

N o

< ¥

- -

N ™

— -

NN
)
=
)
)
3 o
%
© o
© o
s 5

Q () o

[ I e}

Oovl n.la

m O o ©

V.ﬂhn

¥ . Cg°

Eoc £ ©

0 o8B oW

Coommao

M230

- 336 -



n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin

1t TNotit. NNt Do Pk, Application QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +21210-5101210-00 1 Onopa npyxuHbl npasas Coil spring mounting, RH  Support de ressort D Federlagerung, rechts Apoyo del muelle der.

1 +21210-5101211-00 1 Onopa npyxwHbl nesas Coil spring mounting, LH  Supportde ressort G Federlagerung, links Apoyo del muelle izq.

2 +21210-5101170-00 1 MNonepeynna nona Crossmember, floor Traverse de plancher Bodenquertrager Travesafio del piso

3 +21213-5101160-00 1 MNonepeunna nona nepepHss Front crossmember, floor  Traverse de plancheravant Bodenquertragervorne Travesafio de piso

delantero

4 +21213-6810030-00 1 KpoHwTeliH npasoro cuaeHbs RH seat bracket Supportde siege D Haltebock rechts Soporte de asientoder.
+21213-6810031-00 1 KpouwTeiin nesoro cupaewbs LH seat bracket Supportde siege G Haltebock links Soporte de asientoizq.

6 421213-5101034-00 1 MNanenb nona cpepwss Middle floor panel Planchermédian Bodenplatte, mitten Panel del piso central

7 421210-5101024-00 1 Nanenb nona nepepHss Frontfloor panel Plancheravant Bodenplatte,vorne Paneldel piso delantero

8 +21290-5101100-00 (01) 1 Yeunutenb KpoHwTeiiHa Bracketreinforcement Renfortde support Verstarker Refuerzo

9 +21290-5101158-00 (01) 1 Yeunutens nona Floor reinforcement Renfortde plancher Bodenverstarker Refuerzo del piso

- 337 -

M230




a A O DN

Catalogue LADA 4x4 12.2008

11110

12
13

14

15

M235

Kapkac ocHoBaHus Ky30Ba
Underbody frame

Carcasse de bas de caisse
Karosserieboden-Gerippe

Armadura de la base de la carroceria

- 338 -

21214-20
2131-41




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion

1 +21210-5101306-00 1 Hapcraska npasas Extension, RH Rallonge D Ansatzstlickrechts Extensionder.

2 +21214-5101284-00 2 Yeunutenb cpepgrero nowxepowa  Middle rail booster Renfortdelongeronmédian Verstarkungdes Refuerzodellanguero
Mittelangstragers medio

3 +21210-5101370-00 1 Coeanuutenb npasbiii Connection, RH Elément de liaison D Verbindungsstiickrechts Conexionder.

3 +21210-5101371-00 1 CoeguHutenb neBblit Connection,LH Elément de liaison G Verbindungsstticklinks Conexiénizq.

3 +21214-5101370-00 (40.41) 1 Coeannutenb npasbiii Connection, RH Elément de liaison D Verbindungsstiickrechts Conexionder.

3 421214-5101371-00 (40,41) 1 Coeguuutenb neBblit Connection, LH Elément de liaison G Verbindungsstticklinks Conexionizq.

4 +21210-5101410-00 1 KpoHwTeitn npasbiit Bracket, RH SupportD Tragebockrechts Soporteder.

4 +21210-5101411-00 1 KpoHwTeiin nesbiit Bracket, LH SupportG Tragebock links Soporteizqg.

5 +21210-5101252-00 1 Yeunutens nopora npasblii Sill reinforcement, RH Renfort de seuil D Schwellenverstérkerrechts  Refuerzo de bajo der.

6 +21210-5101302-00 2 JloHXepoH nepegHWit npasbiit Front chassis arm, RH LongeronavantD Langstrager, rechts Larguerodelanteroder.

7 +21210-5101340-00 1 Coeanuutenb npasbiii Connection, RH Elément de liaison D Verbindungsstiickrechts Conexionder.

7 +21210-5101341-00 1 CoeguHutenb neBblit Connection,LH Elément de liaison G Verbindungsstticklinks Conexibnizq.

8 +21210-8404314-00 1 KpoHwTeitn npasbiit Bracket, RH SupportD Trager rechts Soporteder.

8 +21210-8404315-00 1 KpoHwTeiin nesbiit Bracket, LH SupportG Trager links Soporteizqg.

9 +21213-5601096-00 1 Monepeynna nona Crossmember, floor Traverse de plancher Bodenquertrager Travesafio del piso

10 +21210-5101048-00 1 Hapctaska npasas Extension, RH Doublure D Ansatzstlick rechts Alargaderader.

10 +21210-5101049-00 1 Hapcraska nesas Extension, LH Doublure G Ansatzstiick links Alargaderaizq.

11 +21210-2804036-10 1 KpoHwTeitn npasbiit Bracket, RH SupportD Trager, rechts Soporteder.

11 +21210-2804037-10 1 KpoHwTeiin nesbiit Bracket, LH SupportG Trager, links Soporteizqg.

12 +21213-5101270-00 1 MonepeynHa nona 3agHss Rear crossmember, floor ~ Traverse de plancher arriere Quertragerhinten Travesafio de piso

12 +21214-5101270-00 (40,41) 1 MNonepeunHa nona 3agmss Rear crossmember, floor ~ Traverse de plancher arriere Quertragerhinten tTrraas\i;cs)aﬁodepiso

13 +21210-5101307-00 1 Hapcraska neBas Extension, LH Rallonge G Ansatzstick links téitseer:gic’)nizq.

14 +21210-5101400-00 2 KpoHwTeitx Bracket Support Tragebock Soporte

15 +21210-5101253-00 1 Yeunutens nopora nesbiit Sill reinforcement, LH Renfort de seuil G Schwellenverstarker links Refuerzo de bajoizq.

- 339 -

M235




Catalogue LADA 4x4 12.2008

2
1 9
4
6 10
> 7
) 11
13|12
21214-20
Kapkac nepeaka 2131-41
M240 Body front frame

Carcasse de la partie avant
Vorbau
Armadura del frente

- 340 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin

1t TNotit. NNt Do Pk, Application QTY @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion

1 +21213-5301090-00 1 Yeunutens wmtka B cbope Bulkheadreinforcement Renfort de tabliercomplet  Stirnwandverstarker komplett Refuerzoenconjunto

assy
2 +21210-5301160-00 1 Moppmon akkymynstopa B c6ope Battery tray assy Berceaude batterie Untersatz komplett Bandejade acumulador
assemblé enconjunto
3 +21213-5301094-00 1 Younutens wwtka nepepka Bulkheadreinforcement Renfort de tablier Stirnwandverstérker Refuerzodeltablero
4 +21213-8403260-00 1 Bpbi3roBuk npasbiit B cHope Inner wing assy, RH Demi-bloc AV D complet ~ Schmutzfangerrechts Pasederuedader.en
komplett conjunto
4 +21214-8403260-00 (40,41) 1 Bpuisrosuk npasblit B cHope Inner wing assy, RH Demi-bloc AV D complet Schmutzfangerrechts Pase deruedader.en
komplett conjunto

5 +21213-8401050-00 1 Pamka pagmatopa B cbope Radiator support assy Cadre de radiateur complet  Kuhlerrahmen komplett Marco radiador en
conjunto

6 +21210-8401440-00 1 Croiika pamku npasas RH support, frame Montant de cadre D Séaulerechts Montanteder.

7 21213-8401441-00 1 Croiika pamku nesas LH support, frame Montantde cadre G Séule links Montanteizg.

8 +21210-8401076-00 1 MonepeynHa pamKn HUXHSS Supportbottom piece Traverse de cadre inférieure Quertrégerunten Traviesa de marco
inferior

9 +21213-5325079-00 1 NonepeynHa nawenn Crossmember Traverse Quertrager Travesafiode panel

10 +21210-5401070-00 1 Manens npasas Panel, RH PanneauD Tafel rechts Panelder.

10 +21210-5401071-00 1 Navenb nesas Panel,LH PanneauG Tafel links Panelizq.

11 +21210-5301086-00 1 lutox nepeaka B cbope Bulkheadassy Tablier complet Stirnwand komplett Salpicadero

12 +21210-8403261-00 1 Bpbisrosuk nesbiii B coope Inner wing assy, LH Demi-bloc AV G complet Schmutzfangerlinks komplett Pase deruedaizg.en
conjunto

12 +21214-8403261-00 (40,41) 1 Bpbi3roBuK neBbiit B cHOpe Inner wing assy, LH Demi-bloc AV G complet Schmutzfanger links komplett Pase de ruedaizq. en
conjunto

13 +21210-8403280-00 1 JloHxepoH nepeawHuit npasbiit Front chassis arm, RH LongeronavantD Langstrager,rechts Larguerodelanteroder.

13 +21210-8403281-00 1 JloHxepoH nepedunit nesbiit Front chassis arm, LH LongeronavantG Langstrager links Larguerodelanteroizqg.

- 341 -

M240




Catalogue LADA 4x4 12.2008

65
| 7
8

2
9
11|10

3

21214-20
Kapkac 60KOBMHbI U 3agKa
M250 | Body side and rear frame

Carcasse des parties latérale et arriere
Seitenwand und Boden hinten
Armadura del lateral y de la parte trasera

- 342 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
1t TNotit. NNt Do Pk, Application QTY @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +21210-5401080-00 1 Younutens npasbiit Reinforcement, RH Renfort D Verstéarker rechts Refuerzoder.
1 +21210-5401081-00 1 Yeunutenn nesbiit Reinforcement, LH Renfort G Verstarker links Refuerzoizq.
2 +21210-5401120-00 1 Younutens nepemHeit CTOiKM Front pillar reinforcement, ~ Renfort D de montantavant Verstérker A-Séule rechts Refuerzodelmontante
npasbiit RH delanteroder.
2 4+21210-5401121-00 1 Younutenn nepegHeit CTOiKM Front pillar reinforcement, RenfortG de montantavant Verstarker A-S&ule links Refuerzodelmontante
nesulii LH delanteroizq.
3 +21210-5401150-00 1 Yeunutenn cToiiku npasblit Pillar reinforcement, RH Renfort de montant D Verstarker B-Saule rechts Refuerzodel montante
der.
3 4+21210-5401151-00 1 Yeunutens CTOKM neBblit Pillar reinforcement, LH Renfortde montant G Verstarker A-Saule rechts Refuerzodelmontante
izq.
4 +21210-5401102-00 2 Haknagka HWXHSIS Kick-strip Doublure inférieure Auflageunten Placa inferior
5 +21213-5401050-00 1 Nanenb 60OKOBMHBLI npaBas Side panel, RH Panneau de coté de caisse D Seitenwand, rechts Lateral de carroceria
der.
5 +21213-5401051-00 1 MNanenb 6GOKOBUHLI neBas Side panel, LH Panneau de co6té de caisse G Seitenwand, links Lateral de carroceria
izq.
5 +21214-5401050-00 (40.41) 1 Nanenb GOKOBMHLI NpaBas Side panel, RH Panneau de coté de caisse D Seitenwand, rechts Lateral de carroceria
der.
5 +21214-5401051-00 (40.41) 1 TManenb 6GokOBUHbI neBast Side panel, LH Panneaude cote de caisse G Seitenwand, links Lateral de carroceria
izq.
6 +21210-5401062-00 1 Maneno 6GOKOBMHBI HapyXHas RH side panel, outer Panneaudecotédecaisse  Seitenwandblechrechts Panel lateral exterior
npasas externe D der.
6 +21210-5401063-00 1 NaHenb 6OKOBUHBI HapyXHas LH side panel, outer Panneaudecotédecaisse  Seitenwandblechlinks Panel lateral exterior
nesast externe G izq.
6 +21214-5401062-00 (40.41) 1 Nanenb GOKOBMHLI NpaBas Side panel, RH Panneau de coté de caisse D Seitenwand, rechts Lateral de carroceria
der.
6 +21214-5401063-00 (40.41) 1 TManenb 6GokOBUHbI neBast Side panel, LH Panneaude cote de caisse G Seitenwand, links Lateral de carroceria
izq.
7 +21210-5601070-00 1 Banka sagka BepxHsis Top beam, car rear Traverse supérieure Dachquertrager Viga del faldén superior
8 +21213-5601108-00 1 Croitka 3agka npasas Tailgate pillar, RH Montant de jupe arriere D C-Saule rechts Montante delfaldén
trasero der.
8 +21213-5601109-00 1 Croiika 3agka nesas Tailgate pillar, LH Montantde jupe arriere G~ C-Saule links Montante delfaldon
traseroizq.
9 +21213-5601096-00 1 MNonepeyuna nona Crossmember, floor Traverse de plancher Bodenquertrager Travesario del piso
10 +21210-5101240-00 1 Apka saaHero koneca npasas Rear wheel arch, RH PassagederouearriereD  Radbogen,rechts Pase deruedatrasera
der.
10 +21210-5101241-00 1 Apka 3agHero koneca nesas Rear wheel arch, LH Passagederouearriere G Radbogen, links Pase deruedatrasera
izq.
10 +21214-5101240-00 (40.41) 1 Apka 3agHero koneca npasas Rear wheel arch, RH Passage deroue arriecreD  Radbogen,rechts Pase deruedatrasera
der.
10 +21214-5101241-00 (40,41) 1 Apka 3agHero koneca nesas Rear wheel arch, LH Passagederouearriere G  Radbogen, links Pase deruedatrasera
iza.
11 +21214-5107108-00 1 Kponwreitn kpennenns kpuiwku Fueltanklid fastening Supportde fixation du Rechter Tréager der Soportederechode
Gensobaka npasbiii bracket,RH couvercle de réservoiraca Kraftstofftankklappe fijacion de latapadel
deposit
11 +21214-5107109-00 1 Kponwreitn kpennenns kpuiwku Fueltanklid fastening Supportde fixation du Linker Trager der Soporteizquierdode

6eH3obaka neBblit

bracket,LH

couvercle de réservoir a ca

Kraftstofftankklappe

fijacion de latapadel
dep6s

- 343 -

M250




Catalogue LADA 4x4 12.2008

9
1 10
11
2
12
3 13
:\T 14
:
: 15
]|
16
: 17
6 18
; 19
8
2131-41
Kapkac 60KOBMHbI U 3agKa
M251 Body side and rear frame

Carcasse des parties latérale et arriere
Seitenwand und Boden hinten
Armadura del lateral y de la parte trasera

- 344 -




n. | Noeuss. Bara Homep petanu MpumensemocTsb |Kon D - fei : PR
- — — escription Désignation Benennun Denominacion
It. | Notif. N. |Not.Data Part N. Application |QTY @ Hanmerosatme @ P o 9 o 9 G
1 +21290-5401522-00 1 CoepvHutens KpoiluM nepesHuii Roofconnection, front, RH Elémentde liaison de toit AV Verbindungsstulick,vorne Conexiéndeltecho
npasbiii D rechts delanterader.
1 +21290-5401523-00 1 CoeavHutens Kpbiluy nepegHuii Roof connection, front, LH Elémentde liaison de toit AV Verbindungsstick, vornelinks Conexiéndeltecho
nesbiii G delanteraizqg.
2 +21310-5401514-00 1 Haknagka 60KOBMHbI nepeaHas RH front cover plate, body Doublure de coté de caisse, Seitenwandauflage,vorne Placadel lateral
npasas panel avantD rechts delanterader.
2 +21310-5401515-00 1 Haknagka 60KOBMHBI nepeaHas LH front cover plate, body Doublure de coté de caisse, Seitenwandauflage,vorne Placadel lateral
nesas panel avantG links delanteraizq.
3 +21210-5401080-00 1 Ycunutens npasbiit Reinforcement, RH Renfort D Verstéarker rechts Refuerzoder.
3 +21210-5401081-00 1 Ycunutens nesbiii Reinforcement, LH Renfort G Verstarker links Refuerzoizq.
4 +21210-5401120-00 1 Ycunutens nepepgHeit cToiiku Front pillar reinforcement, RenfortD de montantavant Verstarker A-Saule rechts Refuerzodelmontante
npasbiit RH delanteroder.
4 +21210-5401121-00 1 Ycunutens nepepHeit cToiiku Front pillar reinforcement, RenfortG de montantavant Verstarker A-Saule links Refuerzodelmontante
nesblii LH delanteroizq.
5 +21310-5401770-00 1 Younutens cToiiku npasbiit Pillar reinforcement, RH Renfortde montant D Verstarker, rechts Refuerzo delmontante
der.
5 +21310-5401771-00 1 Younutens CTONKW nesbiii Pillar reinforcement, LH Renfortde montant G Verstarker, links Refuerzo delmontante
izq.
6 +21310-5401102-00 2 Haknagka HUXHSIS Kick-strip Doublure inférieure Auflageunten Placa inferior
7 +21050-6105194-00 4 [lepxaTenn nnacTuHbl dukcatopa Holder Supportde plaque Halter Sujetadordeplacade
fiador
8 +21050-6105196-00 4 NnactuHa dukcatopa Plate Plaque d'arrétoir Platine Placade fiador
9 +21310-5401786-00 1 CoepvHuTenb Kpbllwn 3agHui Roof connection,rear, RH Elémentde liaison de toit AR Verbindungsstiick, hintenlinks Conexiéndeltecho
npasbiii D traserader.
9 +21310-5401787-00 1 CoeavHuTenb Kpbilin 3agHui Roof connection, rear, LH Elémentde liaison de toit AR Verbindungssttick, hinten Conexiéndeltecho
nesblii G rechts traseraizq.
10 +21310-5401748-00 1 Haknagka G6OKOBWHLI CpeaHsis RH middle cover plate, Doublure de coté de caisse  Seitenwandauflage,links Placadel lateral central
npasas bodypanel médiane G mitten der.
10 +21310-5401749-00 1 Haknagka G6OKOBWHBI CpeaHsis LH middle cover plate, body Doublure de coté de caisse Seitenwandauflage,links Placadel lateral central
nesas panel médiane D mitten izq.
1 +21310-5401754-00 1 Haknagka GOKOBWHbBI 3afHsIst LH rear cover plate Doublure de coté de caisse, Seitenwandauflage,links Placade lateral izq.
npasas arriere G hinten trasera
1 +21310-5401755-00 1 Haknagka 6okoBuHbI 3apHss neeas LH rear cover plate Doublure de coté de caisse, Seitenwandauflage,links Placade lateral izq.
arriere G hinten trasera
12 +21310-5401724-00 1 MaHenb GOKOBUHBLI BHYTPEHHAS Body panel, inner, RH Panneaude c6téde caisse Seitenwand, innenrechts Panel lateral interior
npasas interne G der.
12 +21310-5401725-00 1 MaHenb GOKOBMHBLI BHYTPEHHAS Body panel, inner, LH Panneaude cotéde caisse Seitenwand, innenlinks Panel lateral interior
nesas interne D izq.
13 +21310-6820108-00 1 Younutens KpoHWwTeiHa npasblii Bracket reinforcement RH Renfortde supportD Verstarker, rechts Refuerzo
13 +21310-6820109-00 1 Ycunuteno KpoHwTeitHa nesblii BracketreinforcementLH Renfortde supportG Verstarker, links Refuerzo
14 +21213-5601108-00 1 Croiika 3agka npasas Tailgate pillar, RH Montant de jupe arriére D C-Saule rechts Montantedelfaldén
trasero der.
14 +21213-5601109-00 1 Croitika 3apka nesas Tailgate pillar, LH Montant de jupe arriere G C-Saule links Montantedelfaldén
traseroizq.
15 +21213-5601096-00 1 Monepeunna nona Crossmember, floor Traverse de plancher Bodenquertrager Travesario del piso
16 +21210-5101240-00 1 Apka 3agHero koneca npasas Rear wheel arch, RH Passage de roue arriere D Radbogen,rechts Pase deruedatrasera
der.
16 +21210-5101241-00 1 Apka sagHero koneca nesas Rear wheel arch, LH Passage de roue arriere G Radbogen, links Pase deruedatrasera
izq.
17 +21310-5401760-00 1 Haknapka 3apmHeit ctoiikm npasas Rear pillar cover plate, RH Enjoliveur de montant Auflage C-Séaule, rechts Placadel montante
arriere, D traseroiza.
17 +21310-5401761-00 1 Haknapka 3apHeii cToMku nesas Rear pillar cover plate, LH Enjoliveur de montant Auflage C-Saule, links Placadel montante
arriere, G trasero der.
18 +21310-5401780-00 1 Ycunutenb 3apHeil CTOMKM Reinforcement, RH rear Renfort de montant arriére D Verstérker C-Saule rechts Refuerzoder.
i illar
npasbiit pi
18 +21310-5401781-00 1 Ycunutens 3apHein ctoiikm neswoin Reinforcement, LHrear Renfort de montant arriere G Verstarker C-Séaule links Refuerzoizq.
pillar
19 +21310-5401756-00 1 Haknapka cTtoiiku npasas Pillar cover, RH Doublure de montant D Saulenauflagerechts Cubrejuntadel
montanteder.
19 +21310-5401757-00 1 Haknagka cToiiku nesasi Pillar cover, LH Doublure de montantG Saulenauflagelinks Cubrejuntadel

montanteiza.

- 345 -

M251




Catalogue LADA 4x4 12.2008

13
1 14
2[3 15
4 16
18]17
5(6 19
.
8
20
910
11
12 51

21214-20
MaHenun ky3oBa

Body panels
M260 Panneaux de la carrosserie
AulRenteile
Paneles de la carroceria

- 346 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
1t TNotit. NNt Do Pk, Application QTY @ HaumeHoBaHme @ Description o Désignation Q Benennung G Denominacion
1 +21210-5701012-00 1 Manenb Kpbiwm Roofpanel Pavillon Dachblech Paneldeltecho
2 +21213-5601082-00 1 MNanenb 3agka Rearpanel Panneaudejupearriére Ruckwandblech Paneldelfaldon
3 +21213-5601106-00 2 Yeunutens Reinforcement Renfort Verstarker Refuerzo
4 +21213-5601012-00 1 Nawnenb yrnosas npasas Corner panel, RH Panneauangulaire D Ecktafel rechts Panelangularder.
4 +21213-5601013-00 1 MaHens yrnosas nesas Corner panel, LH Panneauangulaire G Ecktafel links Panelangularizq.
5 +21213-5400010-00 1 BokosuHa Ky3oBa npasas B cope RH bodyside assy Coté de caisse D complet  Seitenwandrechtskomplett  Lateral de carroceria
der.enconjunto
5 +21214-5400010-00 (40,41) 1 BokosuHa Ky3osa mpasas B c6ope RH bodyside assy Coté de caisse D complet  Seitenwandrechtskomplett  Lateral de carroceria
der.enconjunto
6 +21210-5401064-00 1 NaHenb 6OKOBUHBI HapyXHas RH side panel, outer Panneaudecotédecaisse  Seitenwandblechrechts Panel lateral exterior
npasas externe D der.
7 21213-5413016-00 1 Pamka noka 6Gensobaka Frame panel Cadre de trappe de réservoir Rahmen Marco de labocade
bombade combustible
8 +21010-8404160-00 1 Bydep Kpbilkn Buffer Tamponde couvercle Gummipuffer Tope
9 421210-5413010-00 1 Kpblwka nioka Gensobaka Fuelfiller flap Trappe de réservoir a Deckel Tapadeacceso
carburant depdsitocombustible
10 +21030-8404114-00 1 MpyxuHa Kpbiwku Coil, flap Ressort de couvercle Deckelfeder Muelle de la tapa
11 +00001-0032760-01 2 Bunt M6x12 Screw M6x12 Vis M6x12 Schraube M6x12 Tornillo M6x12
12 +00001-0025990-71 2 |llaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
13 +21210-5701014-00 3 Younutens Kpbiwm Roofreinforcement Renfortde pavillon Dachverstarker Refuerzo deltecho
14 +21210-5201012-00 1 Pama BeTpoBoro okHa Windscreenscuttlepanel  Baie de pare-brise Windschutzscheibenrahmen Marco del parabrisas
15 +21210-5201028-00 1 Croiika npasas Pillar, RH MontantD Windschutzséaule rechts Montanteder.
15 +21210-5201029-00 1 Croitka nesas Pillar, LH MontantG Windschutzsaule links Montanteizq.
16 +21210-5401078-00 1 Coeaunutenb npasbiii Connection, RH Elément de liaison D Verbindungsstiickrechts Conexionder.
16 +21210-5401079-00 1 Coepmuutens neswlii Connection,LH Elément de liaison G Verbindungsstlicklinks Conexibnizq.
17 +21213-5400011-00 1 BokosuHa ky3osa nesas B cbope LHbodysideassy Coté de caisse G complet  Seitenwand links komplett Lateral de carroceria
izg.enconjunto
17 +21214-5400011-00 (40,41) 1 BokosuHa Ky3oea nesas B cbope LHbodyside assy Coté de caisse G complet  Seitenwand links komplett Lateral de carroceria
izg.en conjunto
18 +21210-5401065-00 1 NaHenb 6OKOBUHBI HapyXHas LH side panel, outer Panneaudecoétédecaisse  Seitenwandblechlinks Panel lateral exterior
nesas externe G izq.
19 +21210-8403025-00 1 Kpbino nepepmee nesoe Frontwing, LH Aile avantG Kotfliigel, vorne links Aletadelanteraizq.
20 +21213-8401120-00 1 Mawenb 06anLOBKM pagmatopa Radiator cowling panel Panneaudecalandrede Verkleidungsblech Panelfrontalde
radiateur radiador
21 +21210-8403024-00 1 Kpbino nepegHee npasoe Front wing, RH Aile avant D Kotfliigel, vorne rechts Aletadelanterader.

- 347 -

M260




Catalogue LADA 4x4 12.2008

15
16
17

18
19
20

21

22

—
¥
—
™
—
N
O]
=
h 8
S -~
()
e o
S
-
o
©
B © o
goy &
>0 o O
KnW”d
s @ S0
SS§co
O >c VO
I T c&@ ¢
T O @ > @
Coo <<

M261

- 348 -



n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
1t TNotit. NNt Do Pk, Application QTY @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +21210-5701014-00 3 Younutens Kpbiwm Roofreinforcement Renfortde pavillon Dachverstarker Refuerzo deltecho
2 +21310-5701017-00 1 Nanenb KpbiwKM 3agHss Roof panel, rear Panneauarriére Dachpartie, hinten Paneldeltechotrasero
3 +21310-5401743-00 1 Manenb 6GokoBWHbI 3apHsis nesas  Body panel, rear, LH Panneaudecétédecaisse  Seitenwand, hintenlinks Panellateral trasero
ARG izq.
4 +21213-5601012-00 1 Manenb yrnosas npasas Corner panel, RH Panneauangulaire D Ecktafel rechts Panelangularder.
4 +21213-5601013-00 1 Manenb yrnosas nesas Corner panel, LH Panneauangulaire G Ecktafel links Panelangularizq.
5 +21213-5601082-00 1 Manens 3apka Rearpanel Panneaudejupearriére Ruckwandblech Paneldelfaldén
6 +21213-5601106-00 2 Yeunutens Reinforcement Renfort Verstarker Refuerzo
7 +21310-5401742-00 1 Manenn 6GokosuHbl 3agHss npasas Body panel, rear, RH Panneaudeco6tédecaisse  Seitenwand, hintenrechts Panel lateral trasero
AR D der.
8 +21010-8404160-00 1 Bydep Kpbilkn Buffer Tamponde couvercle Gummipuffer Tope
9 421310-5413010-00 1 Kpblwka nioka Gensobaka Fuelfiller flap Trappe de réservoir a Deckel Tapadeacceso
carburant depdsitocombustible
10 +00001-0032760-01 2 Bunt M6x12 Screw M6x12 Vis M6x12 Schraube M6x12 Tornillo M6x12
11 +00001-0025990-70 2 |llaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
12 +21310-5413016-00 1 Pamka nioka GeH3obaka Frame panel Cadre de trappe de réservoir Rahmen Marco de labocade
bombade combustible
13 +21310-5401720-00 1 Manenb 60KOBMHBI CpepHsA Body panel, middle, RH Panneaudeco6tédecaisse  Seitenwand, mittenrechts Panellateral central
npasas médian D der.
14 +21310-5401732-00 1 NaHenb 6OKOBUHBI NepeaHss Body panel, front, RH Panneaudec6tédecaisse  Seitenwand,vornerechts Panellateraldelantero
npasas AVD der.
15 +21310-5701019-00 1 MNanenb Kpbiwn cpepHss Roof panel, middle Panneaumédian Dachpartie, mitten Paneldeltecho central
16 +21310-5701013-00 1 MaHenb Kpbiwn nepeaHss Roof panel, front Panneauavant Dachpartie, vorne Paneldeltecho
delantero
17 +21210-5201012-00 1 Pama BeTpoBoro okHa Windscreenscuttlepanel  Baie de pare-brise Windschutzscheibenrahmen Marco del parabrisas
18 +21210-5201028-00 1 Croiika npasas Pillar, RH MontantD Windschutzséaule rechts Montanteder.
18 +21210-5201029-00 1 Croitka nesas Pillar, LH MontantG Windschutzsaule links Montanteizq.
19 +21210-5401078-00 1 Coeaunutenb npasbiii Connection, RH Elément de liaison D Verbindungsstiickrechts Conexionder.
19 +21210-5401079-00 1 Coepmuutens neswlii Connection,LH Elément de liaison G Verbindungsstlicklinks Conexibnizq.
20 +21310-5401733-00 1 Nanenb 6OKOBUHBI NepeaHss Body panel, front, LH Panneaudecé6tédecaisse  Seitenwand, vorne links Panellateral delantero
nesas AV G izq.
21 +21210-8403025-00 1 Kpbino nepeaHee nesoe Frontwing, LH AileavantG Kotfliigel, vorne links Aletadelanteraizq.
22 +21213-8401120-00 1 Nanens obnuuosku pagmatopa  Radiator cowling panel Panneaudecalandrede Verkleidungsblech Panelfrontalde
radiateur radiador
23 +21210-8403024-00 1 Kpbino nepeaHee npasoe Front wing, RH Aile avant D Kotfliigel, vorne rechts Aletadelanterader.
24 +21310-5401721-00 1 Nanenb GokoBuHbI cpepnss nesas Body panel, middle, LH Panneaudec6tédecaisse  Seitenwand, mitten links Panel lateral central izq.
médian G

- 349 -

M261




Catalogue LADA 4x4 12.2008

12

13

14

< 0 o

15

16

10

11

o

o

<

—

I3\

—

IV

() @
= —
z 2
0,28
Qg5 oo
oS =5
Eo®m®:>
ko] — 0
s n = ©
o+ 9O+
en..ldm_l.v
moss5
S 00 S
urLa>a

M300

- 350 -



:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion
1 +21210-6102032-10 2 Jlepxatenb 06MBKMN Securing clip, trim Enjoliveur Auflage Cubrejuntadel
rivestimento
2 +21210-6107018-10 2 YnnoTHuTenL [BepU nepeaHeit Front door weatherstrip Jointd'étanchéitédeporte  Dichtungsprofil Vordertir Gomadelvanode
avant puertadelantera
3 +21210-6106096-00 2 MManey orpanHuuuTens Pin, check strap Doigt d'arrét Turanschlagbolzen Perno de limitador
4 +00001-0009021-21 4 Bont M6x14 BoltM6x14 BoulonM6x14 Schraube M6x14 Tornillo M6x14
5 +00001-0025990-71 4 [lain6a 6 cTonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacién
6 +21210-6106082-00 2 Orpannyutens fsepu Door check strap Arrétde porte Turanschlag Limitador de puerta
7 +21010-6207032-00 2 BcTaBka COEAMHUTENbHAs Linking insert Piece deraccordement Verbindungsrohr Tubodeuniéon
8 +21060-6826012-10 1 MopnokoTHMK 3apHmMit MpaBblif Rear armrest, RH Accoudoir arriere D Armlehne hinten rechts Descansabrazosder.
8 +21060-6826013-10 1 MopnokoTHUK 3apHWit neBblit Rear armrest, LH Accoudoir arriere G Armlehne hinten links Descansabrazosizq.
9 +21060-6816076-00 2 3arnywka noAJOKOTHMKA Securing clip Bouchond'accoudoir Armstiitzenblinde Tapo6ndelapoyabrazos
10 +00001-0032762-01 2 Bunt M6Xx16 Screw M6x16 Vis M6x16 Schraube M6x16 Tornillo M6x16
11 +00001-0032768-01 4 Bunut M6x30 Screw M6x30 Vis M6x30 Schraube M6x30 Tornillo M6x30
12 +00001-0028419-90 8 3aknenka 4x6 Rivet 4x6 Rivet 4x6 Niet 4x6 Remache 4x6
13 +21210-6101014-00 1 Manenb npasoit gBepy RH door panel Panneaude porte D TarauRenblech, rechts ganel de puerta exterior
13 +21210-6101015-00 1 Nanenb nesoit asepw LH door panel Panneaude porte G TurauRenblech, links Pearhel de puerta exterior
14 +21213-6100030-00 1 [lsepb npasas RH door Porte D Tar rechts gﬂértader.
14 +21213-6100031-00 1 llsepb nesas LH door Porte G Tar links Puertaizq.
14 +21214-6100030-10 (40,41) 1 [lsepb npasas RH door Porte D Tur rechts Puertader.
14 +21214-6100031-00 (151) 1 [lsepb nepennas nesas Front door, LH PorteavantG Vordertr, links Puertadelanteraizqg.
14 +21214-6100031-10 (40,41) 1 [lsepb nepennas nesas Frontdoor, LH Porte avant G Vordertr, links Puertadelanteraizqg.
15 +21210-6102053-00 16 Knonka kpennenus 06mBKu Securing clip Clip de fixation de garniture  Knopf Boton
16 +21213-6102012-00 1 O6uska npasoit nBepu Trim, RH door Garniture de porte D Verkleidung rechte Tur Tapizadodelapuerta
16 +21213-6102013-00 1 O6uska nesoit mBepw Trim, LH door Garniture de porte G Verkleidung linke Tur '?’gzﬁizado delapuerta

iza.

- 351 -

M300




Catalogue LADA 4x4 12.2008

1

2

3

4

5
15]
16

© 14

7

8

9 17]

10

11 —

19 19
20

13
21|18
22|

2131-41
Asepu nepeagHue
M301 Front doors
Portes avant
Vordertliren
Puertas delanteras

- 352 -



n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 +21210-6107018-10 2 YnnoTHuTens ABepu nepepmeit Front door weatherstrip Jointd'étanchéitédeporte  Dichtungsprofil Vordertir Gomadelvanode
avant puertadelantera
2 +21210-6106096-00 2 Maney orpaHnyuTens Pin, check strap Doigt d'arrét Turanschlagbolzen Perno de limitador
3 +00001-0009021-21 4 Bont M6x14 BoltM6x14 BoulonM6x14 Schraube M6x14 Tornillo M6x14
4 +00001-0025990-71 4 |llaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
5 +21210-6106082-00 2 QrpaHnyutens fsepu Door check strap Arrétde porte Turanschlag Limitador de puerta
6 +21083-6816100-00 1 06nmuoska pyyku npasas Surround RH Revétementde poignéeD  Griffverkleidung, rechts Revestimientode
manija der.
6 +21083-6816101-00 1 O6nuuoBka pyykn nesas Surround LH Revétementde poignéeG  Griffverkleidung, links Revestimiento de
manija izq.
7 4+00001-0032768-01 2 Buut M6x30 Screw M6x30 Vis M6x30 Schraube M6x30 Tornillo M6x30
8 +21083-6816092-00 2 3arnywka NOAMOKOTHUKA Securing clip Bouchond'accoudoir Armstiitzenblinde Tapondelapoyabrazos
9 +21083-6816082-00 1 Pyyka nopniokoTHMKA npasas RH handgrab, armrest Poignée d'accoudoir D Armstitzengriff, rechts Manillaapoyabrazos
der.
9 +21083-6816083-00 1 Pyuka noanokoTHuka nesas LH handgrab, armrest Poignée d'accoudoir G Armstitzengriff, links Manillaapoyabrazos
izq.
10 +21010-6207032-00 2 BcTaBka COEAMHUTENbHAs Linking insert Piece de raccordement Verbindungsrohr Tubodeuniéon
11 +21080-6816098-00 2 3arnywka noAJOKOTHMKA Securing clip Bouchond'accoudoir Armstitzenblinde Tapo6ndelapoyabrazos
12 400001-0032773-11 2 BuHT M6X55 Screw M6x55 Vis M6x55 Schraube M6x55 Tornillo M6x55
13 +00001-0076793-07 12 Bunt camonapesanowmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
14 +21310-6100014-00 1 Jlgepb nepepnsin npasas Front door, RH Porte avantD Vordertdr, rechts Puertadelanterader.
14 +21310-6100015-00 1 Jlgepb nepepusis nesas Frontdoor, LH Porte avantG Vordertdr, links Puertadelanteraizqg.
15 +21210-6101014-00 1 Manenb npasoit gBepy RH door panel Panneaude porte D TarauRenblech, rechts Panel de puerta exterior
der.
15 +21210-6101015-00 1 Nanenb nesoit asepw LH door panel Panneaude porte G TurauRenblech, links Panel de puerta exterior
izq.
16 +21213-6100030-00 1 [lsepb npasas RH door Porte D Tar rechts Puertader.
16 +21213-6100031-00 1 llsepb nesas LH door Porte G Tar links Puertaizq.
17 +21310-6101096-00 1 Hapcraska asepn npasas Door extension, RH Rallonge de porte D Turverlangerung, rechts Alargaderade puerta
der.
17 +21310-6101097-00 1 Hapcraska fsepn nesas Door extension, LH Rallonge de porte G Tarverlangerung, links Alargaderadepuerta
izq.
18 +21310-6102010-00 1 O6uska npasoii ABepu Trim, RH door Garniture de porte D Verkleidung rechte Tur Tapizadodelapuerta
der.
18 +21310-6102011-00 1 O6uska nesoit asepu Trim, LH door Garniture de porte G Verkleidung linke Tur Tapizadodelapuerta
izq.
19 +00001-0058964-11 4 Taiika M5 Nut M5 Ecrou M5 Mutter M5 Tuerca M5
20 21310-6102014-00 1 O6uska npasoit fBepy Trim, RH door Garniture de porte D Verkleidung rechte Tur Tapizadodelapuerta
der.
20 21310-6102015-00 1 O6uska nesoit asepu Trim, LH door Garniture de porte G Verkleidung linke Tur Tapizadodelapuerta
izq.
21 21310-6102022-00 1 KapmaH 06uBKM fBEpM NPaBOil Trim pocket, RH door Poche degarniturede porte  Turtasche, rechts Bolsadeltapizadoder.
D
21 21310-6102023-00 1 Kapman o6uskn [nBepn nesoii Trim pocket, LH door Pochedegarniturede porte  Turtasche, links Bolsadeltapizadoizqg.
G
22 +00001-0032742-01 4 Buut M5x16 Screw M5x16 Vis M5x16 Schraube M5x16 Tornillo M5x16

- 353 -

M301




Catalogue LADA 4x4 12.2008

1 16

2

3 17(15

4

5 18

. o |

7

8

9

10

11 B

12 20

13 21

14 o[ 19
23

2131-41
Asepu 3agHue
Rear doors
M310 Portes arriére
Hintertlren
Puertas traseras

- 354 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 +21210-6106096-00 2 Maney orpaHnyuTens Pin, check strap Doigt d'arrét Turanschlagbolzen Perno de limitador
2 +21210-6106082-00 2 QrpaHnyutens fsepu Door check strap Arrétde porte Turanschlag Limitador de puerta
3 +21210-6107018-10 2 YnnoTHuTens ABepu nepepmeit Front door weatherstrip Jointd'étanchéitédeporte  Dichtungsprofil Vordertir Gomadelvanode
avant puertadelantera
4 +00001-0025990-71 4 [lainba 6 cTonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacién
5 +00001-0009021-21 4 Bont M6x14 BoltM6x14 BoulonM6x14 Schraube M6x14 Tornillo M6x14
6 +21083-6816100-00 1 O6nuuoBka pyykm npasas Surround RH RevétementdepoignéeD  Griffverkleidung, rechts Revestimiento de
manija der.
6 +21083-6816101-00 1 06nmuoska pyyku nesas Surround LH RevétementdepoignéeG  Griffverkleidung, links Revestimiento de
manija izg.
7 +00001-0032768-01 2 Bunt M6X30 Screw M6x30 Vis M6x30 Schraube M6x30 Tornillo M6x30
8 +21083-6816092-00 2 3arnywka NOANOKOTHUKA Securing clip Bouchond'accoudoir Armstitzenblinde Tapéndelapoyabrazos
9 +21083-6816082-00 1 Pyyka nopnokoTHuka npasas RH handgrab, armrest Poignée d'accoudoir D Armstutzengriff, rechts Manillaapoyabrazos
der.
9 +21083-6816083-00 1 Pyyka nopnokoTHuka nesas LH handgrab, armrest Poignéed'accoudoir G Armstitzengriff, links Manillaapoyabrazos
izq.
10 4+00001-0032773-11 2 BuHT M6x55 Screw M6x55 Vis M6x55 Schraube M6x55 Tornillo M6x55
11 +21080-6816098-00 2 3arnywka NOANOKOTHUKA Securing clip Bouchond'accoudoir Armstitzenblinde Tapdndelapoyabrazos
12 +21010-6207032-00 2 BcTaBKa COEAMHUTENbHAS Linkinginsert Piéce de raccordement Verbindungsrohr Tubodeunién
13 +00001-0076793-07 12 Buut camoHapesatowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
14 +00001-0076790-07 4 Buut camonapesaowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante
15 +21310-6200014-00 1 [lsepb 3aaHss npasas Rear door, RH Porte arriere D Hintertir, rechts Puertatraserader.
15 +21310-6200015-00 1 [lsepb 3agHss nesas Rear door, LH Porte arriere G Hintertdr, links Puertatraseraizq.
16 +21310-6201018-00 1 Nanenb nBepu BHyTpennss npasas RH door panel,inner Panneaude porteintérieur D TurauRenblech,innenrechts  Panelinterior de puerta
der.
16 +21310-6201019-00 1 Manenb nBepu BHyTpewnsn nesas LHdoor panel,inner Panneau de porteintérieur G TurauBBenblech,innenlinks Panelinterior de puerta
izq.
17 +21310-6201012-00 1 MNanenb npaBoit 3aaHeil asepy RH rear door panel Panneau de porte ARD TurauBenblech, rechts Panelde puertatrasera
der.
17 +21310-6201013-00 1 Nanenb nesoit 3apmeit nBepu LH rear door panel Panneaude porte ARG TlrauRenblech, links Panelde puertatrasera
iza.
18 +21310-6101078-00 2 Mpoknaaka Gasket Joint Dichtung Junta
19 +21310-6202010-00 1 O6uska fBepn npaBsoii 3agHeit RH rear door trim Garniture de porte arriere D Verkleidung rechte Hintertir ~ Tapizadode lapuerta
der. trasera
19 +21310-6202011-00 1 O6uska nBepu nesoit 3apHeit LH rear door trim Garniture de porte arriere G Verkleidung linke Hinterttr Tapizadodelapuerta
izg. trasera
20 +00001-0058964-11 4 Tajika M5 Nut M5 Ecrou M5 Mutter M5 Tuerca M5
21 21310-6202012-00 1 O6uska nBepu npasoii 3aaHeit RH rear door trim Garniture de porte arriere D Verkleidung rechte Hintertir ~ Tapizado de la puerta
der. trasera
21 21310-6202013-00 1 O6uska nBepu nesoit 3aaHeit LH rear door trim Garniture de porte arriere G Verkleidung linke Hintertiir Tapizadodelapuerta
izqg. trasera
22 21310-6202022-00 1 Kapman 06uBKM npaBoii Pocket, RH trim Poche de garniture D Turtasche, rechts Bolsadetapizadoder.
22 21310-6202023-00 1 KapmaH 06uBKM neBoit Pocket, LH trim Poche de garniture G Tirtasche, links Bolsadetapizadoizq.
23 4+00001-0032742-01 4 Buut M5x16 Screw M5x16 Vis M5x16 Schraube M5x16 Tornillo M5x16

- 355 -

M310




M300]M301

0o ~NOoO O A WODN -

10

1
12

Catalogue LADA 4x4 12.2008

13

14
15

16

17
18

19

20

25

26
27

28

3amMKu U py4yKku nepeaHux geepen

M320 Front door Ioc_ks a}nd handles

Serrures et poignées de portes avant
Vorderturschlésser und -griffe

Cerraduras y manijas de las puertas delanteras

- 356 -

21214-20
2131-41




:';. N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +21080-6105125-00 2 KHonka BbIKJIIOYEHUS 3amKa Door locking knob Boutondeblocagede Turverriegelungsknopf Botdndedesconexion
serrure del cierre
2 +21010-6205129-00 2 Brynka Sleeve Douille Buchse Casquillo
3 +21010-6205127-00 2 |llainba Washer Rondelle Scheibe Arandela
4 +21210-6105121-00 2 Tara kHomku Locking knob control rod Tringle de bouton Turknopfstange Tirante del botén
5 +21213-6105096-00 1 Tara BHyTpeHHeii pyuku npasas Interior handle operating Tringle de poignéeintérieure Turinnengriff-Stange,rechts  Tirante del mando
rod, RH D interior der.
5 +21213-6105097-00 1 Tara BHyTpeHHeil pyukm nesas Interior handle operating Tringle de poignéeintérieure Turinnengriff-Stange, links Tirante del mando
rod, LH G interior izq.
6 +21010-6205192-00 2 MpyxuHa Spring Ressort Feder Muelle
7 +21213-6105180-00 2 Pyyka fBepM BHYTPEHHsA Door interior handle Poignéeintérieure de porte  Turinnengriff Manilla de puerta
8 +21070-6105197-01 2 06nnLOBKA BHYTPEHHEN PyuKu Innerhandle surround _Caphe-entréede poignée Innengriffverkleidung Ilggae\/rflg_(;i_mier_1to de
intérieure manija interior
9 +00001-0026052-70 4 [llan6a 5 ctonopHas Lock washer5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 de fijacion
10 +00001-0032739-01 4 Buut M5x10 Screw M5x10 Vis M5x10 Schraube M5x10 Tornillo M5x10
11 +21010-8406162-00 2 Ckoba Clamp Etrier Halter Grapa
12 +21061-6205132-00 2 Mpoknagka Gasket Joint Dichtung Junta
13 +21210-6105012-00 1 3amok mBepu npasoii RH door lock Serrure de porte D TarschloR rechts Cierre de la puerta der.
13 +21210-6105013-00 1 3amok nBepu nesoit LH door lock Serrure de porte G TurschloR links Cierre de la puertaizq.
14 +21210-6105162-00 2 MoBopok Tsru Driver Entraineur detringle Mitnehmer Corredera de varilla
15 +00001-0058964-11 4 Taiika M5 Nut M5 Ecrou M5 Mutter M5 Tuerca M5
16 +00001-0025991-71 4 [llan6a 5 ctonopHas Lock washer 5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 de fijacion
17 +21213-6105176-00 1 Pyuka nBepn HapyxHas npasas Door exterior handle, RH Poignée extérieuredeporte  TurauRengriff, rechts Manijade puerta
17 +21213-6105177-00 1 Pyuka fiBepu HapyxHas nesas Door exterior handle, LH Ilgoignée extérieuredeporte  TurauBengriff, links ﬁﬂxéﬁgggge[)rﬁena
18 21080-6105420-00 2 Unnuugp 3amka Lock cylinder garillet de serrure SchlieBzylinder g)c()tr?ﬁrkl)(i)r:elzq.
19 +21010-6105238-00 2 MpyxuHa Spring Ressort Feder Muelle
20 21213-6105130-00 1 Pyuka wapyxHas nepepmeit ngepu Frontdoorexteriorhandle Poignéeextérieuredeporte VordertirauRengriff, rechts Manija exterior de
npasas B c6ope assy, RH avant D complete komplett puertadelanterader.
20 21213-6105131-00 1 Pyuka HapyxHas nepepmeit ggepu Frontdoorexteriorhandle Poignéeextérieuredeporte Vorderturauengriff, links Manija exterior de
nesas B c6ope assy, LH avantG compléete komplett puertadelanteraizq.
21 +21010-6205250-00 1 Mpoknagka pyukm npasas Handle gasket, RH Jointde poignée D Dichtungrechts Juntader.
21 +21010-6205251-00 1 Mpoknagka pyykn nesas Handle gasket, LH Jointde poignée G Dichtung links Juntaizq.
22 +21210-6105136-00 2 Tara 3amka Lock operating link Tringle de barillet de serrure TurschloR3stange, links Tirante de cierre
23 +21210-6105146-00 2 Tara 3amka Lock operating link Tringle de barillet de serrure Schlof3stange Tirante de cierre
24 +21050-6105204-00 1 dukcatop 3amka npasoro Striker plate, RH door lock Arrétoir de serrure de porte  Schlof3verriegelungrechte Fijador del cierre de
24 +21050-6105205-00 1 dukcatop samka nesoro Striker plate, LH door lock Errétoir de serrure de porte  Schlof3verriegelung linke Eﬁgggggeri cierre de
25 +00001-0006154-71 6 Llain6a 6 ctonopHas Retainer washer 6 Sondelle d'arrét6 Zahnscheibe6 erjgrztgellzgé defijacion
26 +00001-0009024-21 6 Bont M6x20 Bolt M6x20 BoulonM6x20 Schraube M6x20 Tornillo M6x20
27 +21050-6105266-00 6 BuHT kpennenus 3amka Lock securing screw Vis de fixation de serrure Befestigungsschraube Tornillo fijacién cierre
28 +21010-6205094-00 2 He3mo WAPOBOro MNanbLa Socket, ballpin Logementderotule Kugelzapfenaufnahme Alojar_nielnto_ Qel perno
+21213-6100040-20 1 Komnnekt pysek psepeii Kit, door handles Jeudepoignéesdeportes  Satz Turgriffe gs:%rt(;cdueﬁgrﬂjas de
puertas

+21213-6100045-20

-y

Komnnekr UMIMHAPOB 3aMKOB

Kit, lock cylinder

Jeu de barillets de serrures

Satz SchlieRzylinder

Juegodebombines

- 357 -

M320




OCONONADRWDN =

Catalogue LADA 4x4 12.2008

M310

13

14

15

16

17

18

19

20

21
22

23
24

M330

3aMKu U py4Kku 3agHUX ABepen

Rear door locks and handles

Serrures et poignées de portes arriere
Hintertirschlésser und -griffe

Cerraduras y manijas de las puertas traseras

- 358 -

2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 +21080-6105125-00 2 KHonKa BbIKMIOYEHUS 3aMKa Door locking knob Boutondeblocagede Turverriegelungsknopf Botondedesconexion
serrure del cierre
2 +21010-6205129-00 2 Brynka Sleeve Douille Buchse Casquillo
3 +21010-6205127-00 2 [llainba Washer Rondelle Scheibe Arandela
4 +21310-6205082-00 1 Mpusos 610KMPOBKM MNpaBblii Locking linkage, RH Commande de verrouillage  SchloRantrieb, rechts Mandode bloqueoder.
D
4 +21310-6205083-00 1 MNpueoa 61OKMPOBKKM NEBbIN Locking linkage, LH Commande de verrouillage  SchloRantrieb, links Mandodebloqueoizq.
G
5 +21010-6205192-00 1 Mpyxuna Spring Ressort Feder Muelle
6 +21213-6105180-00 2 Pyyka fBepu BHYTPeHHsA Door interior handle Poigneeintérieurede porte  Turinnengriff Manilla de puerta
interior
7 +00001-0025983-71 2 [laiba 8 cTonopHas Lockwasher 8 Rondelle d'arrét8 Sicherungsscheibe 8 Arandela 8 defijacién
8 +00001-0061023-11 2 Taiika M8 Hu3kas ThinnutM8 Ecroubas M8 Flachmutter M8 Tuerca M8 baja
9 +21070-6105197-01 2 06nML0BKA BHYTPEHHER PyyKM Innerhandle surround Cache-entréedepoignée Innengriffverkleidung Revestimientode
intérieure manija interior
10 4+00001-0032739-01 4 Buut M5x10 Screw M5x10 Vis M5x10 SchraubeM5x10 Tornillo M5x10
11 4+00001-0026052-70 4 laitba 5 cronopHas Lock washer5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 defijacién
12 +21061-6205132-00 2 Mpoknaaka Gasket Joint Dichtung Junta
13 +00001-0045694-80 2 Ckoba 10 Clamp 10 Etrier 10 Kabelschelle10 Grapal0
14 +21030-6205012-10 1 3amok [Bepu 3apHeit npasoii Rear door lock, RH Serrure de porte AR, D HinterturschloR rechts Cierre de puertatrasera
der.
14 +21030-6205013-10 1 3amok aBepn 3apmeii nesoii Rear door lock, LH Serrure de porte AR, G Hintertlrschlof links Cierre de puerta trasera
izq.
15 +21010-6205150-01 1 Pyyka npepu HapyxHas npasas B Exteriordoorhandleassy, Poignéeextérieuredeporte TirauRengriff, rechts komplett Manijade puerta
cbope R AR D compléte exterior der. en conjunto
15 +21010-6205151-01 1 Pyyka mBepm Hapyxwas nesas B Exteriordoor handle assy, Poignéeextérieuredeporte Tirauf3engriff, links komplett Manija de puerta
cbope L| AR G compléte exteriorizg. en conjunto
16 +00001-0025991-71 4 [lain6a 5 cTonopHas Lock washer 5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 defijacién
17 +00001-0058964-11 4 Tajika M5 Nut M5 Ecrou M5 Mutter M5 Tuerca M5
18 +21010-6205250-00 1 Mpoknagka pyskw npasas Handle gasket, RH Jointde poignée D Dichtungrechts Juntader.
18 +21010-6205251-00 1 Mpoknagka pyskn nesas Handle gasket, LH Jointde poignée G Dichtung links Juntaizq.
19 +21050-6105204-00 1 ®dukcatop 3amka npasoro Striker plate, RH door lock Arrétoir de serrure de porte  SchloRverriegelungrechte Fijador del cierre de
D puertader.
19 421050-6105205-00 1 Oukcatop 3amka nesoro Striker plate, LH door lock  Arrétoir de serrure de porte  SchloRRverriegelunglinke Fijador del cierre de
G puertaizq.
20 +00001-0006154-71 6 Llaitba 6 cronopHas Retainer washer 6 Rondelle d'arrét 6 Zahnscheibe 6 Arandela 6 de fijacion
21 +00001-0009022-21 6 Bont M6x16 BoltM6x16 BoulonM6x16 Schraube M6x16 Tornillo M6x16
22 +21050-6105266-00 6 BunT Kpennewns 3amka Lock securing screw Vis de fixation de serrure Befestigungsschraube Tornillo fijacién cierre
23 +21310-6205096-00 2 Tara BHYTPEHHEl pyuKku Interior handle operatingrod Tringle de poingée intérieure Turinnengriffstange Tirante del mando
interior
24 +21010-6205094-00 2 He3po WApoBOro nanbLa Socket, ballpin Logementderotule Kugelzapfenaufnahme Alojamiento del perno

dearticulacion

- 359 -

M330




Catalogue LADA 4x4 12.2008

1]2
3 11
4
5
13]12
6 —1
7 15
8 4
9
10 15
21214-20 (01)
OkHa nepeaHuX aBepen 2131-41  (02)
M340 Front door windows

Vitres des portes avant
Vorderturscheiben
Lunas de las puertas delanteras

- 360 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 421213-6103210-00 (01)(02) 1 Crekno onyckHoe npasoe Sliding glass, RH Glacedescendantedeporte versenkbare Fensterscheibe, Lunadescendenteder.
D rechts
1 +21213-6103210-10 (01-130,151) 1 CTekno onyckHoe npasoe Sliding glass, RH Glacedescendantedeporte versenkbareFensterscheibe, Lunadescendenteder.
D rechts
1 +21213-6103211-00 (01)(02) 1 Crekno onyckHoe nesoe Sliding glass, LH Glacedescendantedeporte versenkbareFensterscheibe, Lunadescendenteizq.
G links
1 +21213-6103211-10 (01-130,151) 1 Crekno onyckHoe nesoe Sliding glass, LH Glacedescendantedeporte versenkbareFensterscheibe, Lunadescendenteizq.
G links
2 *21213-6103230-00 4 MMpoknagka yNAOTHUTENbHAS Sealinggasket Jointd'étanchéitée Dichtung Empaquetadura
3 +00001-0038331-21 (02) 4 Bont M5x10 ¢ 3yGyarbim Toothed collar boltM5x10  Boulon M5x10acolletdenté ZahnbundschraubeM5x10  Tornillo M5x10 de
OypTukom collardentado
4 +00001-0009776-11 (01) 4 Bont M5x12 Bolt M5x12 BoulonM5x12 Schraube M5x12 Tornillo M5x12
5 +00001-0025990-71 (01) 8 |llaitba 6 cTonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
5 +00001-0025990-71 (02) 4 |llaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
6 +21213-6103276-00 1 Hanpasnsiowas nepeanss crekna Front guide rail, RH Supportde coulisse D Rille rechts Canaletadelanteraluna
npaBoro window der.
6 421213-6103277-00 1 Hanpasnsiowas nepegnss crekna Frontguide rail, LHwindow Supportde coulisse G Rille links Canaletadelanteraluna
izq.
NeBoro
7 +21210-6103294-02 2 YnnoTHMTENb Hanpasnsiowei Seal, guide rail Jointd'étanchéité de Dichtungsprofil Gomadeguia
coulisse
8 4+00001-0032992-01 8 Buut M5x12 Screw M5x12 Vis M5x12 SchraubeM5x12 Tornillo M5x12
9 +21010-6204066-00 4 Mnanka 3axuMHas Clamping plate Plaquette Klemmbacke Placade apriete
10 +21213-6103282-00 2 YnnoTHUTeNb CTekna mpasbiit Sliding glass seal, RH Jointd'étanchéitédeglace  Fensterabdichtung,rechts Goma de cristal der.
de porte D
10 +21213-6103283-00 2 YnnoTHWUTEeNb CTekna neBblit Sliding glass seal, LH Jointd'étanchéitédeglace  Fensterabdichtung, links Goma de cristal izq.
deporte G
11 +21213-6103472-00 2 QkaHTOBKA BEpXHAs npasas Trim molding, upper RH Enjoliveur supérieur D Fassungobenrechts Moldura superior der.
11 +21213-6103473-00 2 QOKaHTOBKa BEpXHSS NeBas Trim molding, upper LH Enjoliveur supérieur G Fassungobenlinks Moldura superior izq.
12 +21213-6103240-00 2 Hanpasnsiowas 3agusia onyckHoro Rear guide rail, sliding Coulisse AR de glace de Hintere Fihrungsschiene Canaletatraseraluna
cTekna glass porte AV descendente
13 +21213-6103298-00 2 YnnotHuTENb Seal Jointd'étanchéité Dichtungsprofil Goma
14 +00001-0047781-01 4 Bunt M6x8 Screw M6x8 Vis M6x8 Schraube M6x8 Tornillo M6x8
15 +21100-5007091-00 4 3arnywka Plug Obturateur Stopfen Obturador

- 361 -

M340




Catalogue LADA 4x4 12.2008

8
10

1
11

2
3 12
5 13
s F
7 15

2131-41
OkHa 3agHuX aBepen

Rear door windows
M350 Vitres des portes arriére
Hintertirscheiben
Lunas de las puertas traseras

- 362 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
1t TNotit. NNt Do Pk, Application QTY @ HaumeHoBaHme @ Description o Désignation Q Benennung G Denominacion
1 +21310-6203292-00 2 YnnotHutens onyckroro crekna  Sliding glass seal, RH Jointd'étanchéitédeglace  Dichtungsprofil, rechts Goma de cristal
npaBsoro de porte D descendenteder.
2 4+00001-0032992-01 4 Buut M5x12 Screw M5x12 Vis M5x12 SchraubeM5x12 Tornillo M5x12
3 +21010-6204066-00 2 MnaHka 3axuMHas Clamping plate Plaquette Klemmbacke Placade apriete
4 421310-6203210-00 ~ 1 Crexno onyckHoe npasoe B cbope RH sliding glass assy Glace de porte AR, D, Fensterscheibe, versenkbare Lunadescendenteder.
compléte rechts komplett enconjunto
4 +21310-6203210-10 ~ 1 Crexno onyckHoe npasoe B cbope RH sliding glass assy Glace de porte AR, D, Fensterscheibe,versenkbare Lunadescendenteder.
compléte rechts komplett enconjunto
4 +21310-6203211-00 ~ 1 Crekno onyckHoe nesoe B cbope LH sliding glass assy Glace de porte AR, G, Fensterscheibe,versenkbare Lunadescendenteizq.
compléte links komplett enconjunto
4 421310-6203211-10 ~ 1 Crexno onyckHoe nesoe B c6ope LH sliding glass assy Glace de porte AR, G, Fensterscheibe, versenkbare Lunadescendenteizq.
compléte links komplett enconjunto
5 +21010-6203220-00 1 O6oitma cTekna npasoro Holder Basdeglace D Fensterschiene, rechts Guiadeasientodeluna
der.
5 +21010-6203221-00 1 Q6oitma cTekna nesoro Holder Basdeglace G Fensterschiene, links _Guiade asientodeluna
iza.
6 421310-6203214-00 ~ 1 Crekno onyckHoe npasoe RH sliding glass Glace de porte arriere D Fensterscheibe, versenkbare Lunadescendenteder.
rechts
6 +21310-6203214-10 ~ 1 Crekno onyckHoe npasoe RH sliding glass Glace de porte arriere D Fensterscheibe,versenkbare Lunadescendenteder.
rechts
7 +21210-6103294-02 2 YnnoTHMTENb Hanpasnsiowei Seal, guide rail Jointd'étanchéité de Dichtungsprofil Gomadeguia
coulisse
8 421310-6203472-00 2 OxaHTOBKA BEpXHSS nNpasas Trim molding, upper RH  Enjoliveur supérieur D Fassungobenrechts Moldura superior der.
8 421310-6203473-00 2 OkaHTOBKAa BepxHsi nesast Trim molding, upper LH Enjoliveur supérieur G Fassungobenlinks Moldura superior izq.
9 4+00001-0040634-01 2 Buut M5x8 Screw M5x8 Vis M5x8 Schraube M5x8 Tornillo M5x8
10 421310-6203052-00 2 CTekno HenoABWXHOE 3afHeit Rear door fixed window Glace fixe de porte arriere  Fensterscheibe,unbewegliche Lunafijade puerta
ABepH hinten trasera
11 +21310-6203123-00 2 YNnoTHUTENb HENoABUXHOrO Fixed window seal Jointd'étanchéité deglace  Dichtungsprofil Goma de cristal fijo
fixe
cTekna
12 +21310-6203128-00 2 Croiika cTekna f[sepu npasas Door window glass pillar, Montantde glace de porte D Fenstersaule, rechts Montante del cristal,
LH der.
13 +21310-6203298-00 2 YnnoTHuTeNb CTEKNa BEPXHMWA Sliding glass seal, upper  Jointd'étanchéité supérieur Dichtungsprofil,oben Goma del cristal
superior
14 +21310-6203240-00 1 Hanpasnsiowas npasas Guide rail, RH Coulisse D Fihrungsschiene, rechts Canaletader.
14 421310-6203241-00 1 Hanpasnsiowas nesas Guide rail, LH Coulisse G Fihrungsschiene, links Canaletaizq.
15 +00001-0038318-01 2 Taiika M5 ¢ 3y6yatbiv Gyptukom  Toothed collar nut M5 Ecrou M5 a collet denté ZahnbundmutterM5 Tuerca M5 de collar

dentado

- 363 -

M350




Catalogue LADA 4x4 12.2008

9
1
2
3
4
5
6
10
21214-20 (01)
CteknonoabeMHUKN NepeaHnx asepen 2131-41 (02)
M360 Front window regulator

Léeve-vitres des portes avant
Fensterheber, vorne
Elevalunas delanteras

- 364 -




HUXHUIA

regulator

:': N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation o Benennung G Denominacion
1 +00001-0025991-71 6 Llaitba 5 cronopHas Lock washer5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 de fijacién
2 +00001-0058964-11 6 Taiika M5 Nut M5 Ecrou M5 Mutter M5 Tuerca M5

3 +21050-6104072-00 2 Posetka pyuKku Handleescutcheon Cuvettecache-entrée Zierring Anillo plastico

4 +21070-6104066-01 (02) 2 06nMUOBKA PYHKM Handle surround Cache-entrée Verkleidung Revestimientode

4 +21080-6104066-00 (01) 2 06nuuoBKa  pyyku Handle surround Cache-entrée Verkleidung g]g\?(ggtimientode

5 +21050-6104064-00 (02) 2 Pyyka CTEKNONOAbEMHUKA Windowregulatorhandle  Manivelle de léve-glace Fensterkurbel mgﬂzj!gdeelevalunas
5 +21080-6104064-01 (01) 2 Pyyka CTEKNONOAbEMHUKA Windowregulatorhandle  Manivelle de léve-glace Fensterkurbel Manijade elevalunas
6 +00001-0005164-70 2 |llaitba 6 npyxXuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela6 elastica
7 4+00001-0009022-21 2 Bont M6x16 BoltM6x16 BoulonM6x16 Schraube M6x16 Tornillo M6x16

8 4+00001-0026437-01 2 |llaitGa 6 Washer 6 Rondelle 6 Scheibe6 Arandela6

9 +21213-6104020-00 1 CreknonogbeMHuK npasblit Window regulator, RH Mécanisme de leve-glace D Fensterheber, rechts Elevalunasder.

9 +21213-6104021-00 1 CTeknonogbeMHUK JNeBblit Window regulator, LH Mécanisme de léve-glace G Fensterheber, links Elevalunasizq.

10 +21050-6101250-00 2 Ponuk CTEKNOMOAbEMHMKA Lower roller, window Galet de léve-glace inférieur Rolleunten Rodillode elevalunas

- 365 -

M360




Catalogue LADA 4x4 12.2008

8
1
2
3
4
5 9
10
6
7
2131-41
CrexnonoabeMHUKN 3aAHUX ABepen
M370 Rear window regulator

Leve-vitres des portes arriere
Fensterheber, hinten
Elevalunas traseras

- 366 -




n. | Newss. | [flara Homep petanu
It. | Notif. N. |Not.Data Part N.

Kon

QTY

@ HaumeHoBanue

@ Description

o Désignation

o Benennung

G Denominacion

o © © N o o & W N =t

—_

+00001-0025991-71
+00001-0058964-11
+21050-6104072-00
+21070-6104066-01

+21050-6104064-00
+00001-0058962-11
+00001-0025995-71
+21010-6204020-01

+21010-6201035-00
+21010-6201039-00

(=2}

N DD BERE DD N DO

aitba 5 cronopHas
laiika M5

Posetka pyyku
06anu0BKa  pPyyKu

Pyyka cTeknonogbeMHuka
aiika M6

LWainba 6 crtonopHas
CTeknonoabeMHUK  3aHUN

Ponuk cTeknonofemHuka

Ocb ponuka

Lock washer5

Nut M5
Handleescutcheon
Handle surround

Window regulator handle
Nut M6

Lock washer 6

Rear window regulator

Window lifter roller

Roller pivot pin

Rondelle d'arrét5
Ecrou M5
Cuvettecache-entrée
Cache-entrée

Manivelle de leve-glace
Ecrou M6
Rondelle d'arrét 6

Mécanisme de léve-glace
AR
Galetdelave-glace

Axedegalet

Sicherungsscheibe5
Mutter M5

Zierring

Verkleidung
Fensterkurbel
Mutter M6
Sicherungsscheibe 6
Fensterheber, hinten

Rolle

Achse

Arandela 5 de fijacién
Tuerca M5

Anillo plastico
Revestimientode
manija

Manijade elevalunas
Tuerca M6
Arandela 6 de fijacién
Elevalunastrasero
Rodillo de elevalunas

inferior
Eje del rodillo

- 367 -

M370




- N o <

0 O Moo

21214-20

ads
nmnn
= =}

- 368 -



:'; N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +21210-5206062-00 1 OkautoBKa ynnoTHUTENS Molding Eljjoliv%q(c,mjoint Dichtungsfassung Gomade contorno
2 +21210-5206010-00 1 Crekno BeTpoBoro okHa Windscreen G?;%Q%ee ggre—brise Windschutzscheibe Lunade parabrisas
2 +21210-5206010-20 (130,151) 1 CTekno BETPOBOTO OKHA Windscreen Glace de pare-brise Windschutzscheibe Lunade parabrisas
3 +21010-5206066-00 2 06AMLOBKA OKAHTOBKM Trim Enjoliveurd'encadrement  Verkleidungsstickf. Revestimiento de goma

Scheibenfassung decontorno
4 421210-5206054-00 1 Ynnothutens Betposoro crekna  Weatherstrip Jointd'étanchéitédeglace  Fensterscheibenabdichtung ~ Goma de cristal
5 421210-5403128-00 2 06nMLOBKA OKAHTOBKM Cover Enjoliveurd'encadrement  Fassungsverkleidung Reveséimiento del
6 +21210-5403124-00 1 OxantoBka npasas Trim molding, RH EncadrementD Fassungrechts %Socrl:l‘:tcg(.)
6 +21210-5403125-00 1 OkaHToBKa neBas Trim molding, LH EncadrementG Fassung links Gomaizq.
7 +21210-5403052-00 2 CTekno OkHa GOKOBWHbI Side window glass Glace decustode Seitenscheibe Lunalateral
7 421210-5403052-20 (130,151) 1 Crekno okHa GOKOBMHBI Side window glass, RH Glace de custode D Scheibe, rechts Lunade lateral der.
7 +21210-5403053-00 1 Crekno okHa GOKOBMHbBI NeBoe Side window glass, LH Glace de custode G Scheibe, links Lunade lateralizq.
7 +21210-5403053-20 (130,151) 1 Crekno okHa GOKOBMHbI NeBoe Side window glass, LH Glace de custode G Scheibe, links Lunade lateralizq.
8 +21210-5403122-00 2 YnnotHuTens ctekna GokosuHbl — Window slot seal \(]jointd'éganchéité deglace  Dichtungsstreifen Gomader.
9 +21210-6303016-00 ~ 1 Crekno gsepn 3amxa Tailgate glass Lﬁrﬁgtstteoar?iére Hecktirscheibe Lunetadelportén
9 +21210-6303016-10 ~ 1 Crekno gsepn 3amxa Tailgate glass Lunette arriere Hecktirscheibe Lunetadelportén
9 +21210-6303016-30 ~ (130,151) 1 Crekno mBepu 3apka Tailgate glass Lunette arriere Hecktiirscheibe Lunetadelportén
9 +21210-6303016-40 ~ (130,151) 1 Crekno mBepu 3apka Tailgate glass Lunette arriere Hecktiirscheibe Lunetadelportén
10 +21210-6303060-00 1 OkanToBKA YymnOTHUTENS Trim molding IE‘r)oniv?]quejoint Fassung Gomade contorno
11 421210-6303018-00 1 YnnotHutens cTekna 3apka Tailgate glass seal \C]’c()aiﬁr(]i?ég:\echéitédeglace Dichtungsprofil Goma de cristal

- 369 -

M380




O M~ oo,

2131-41

%)
ARSI HRTI
m. nnnn

- 370 -



AR

n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
Notit. NNt Doz Peri . Application ]QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21210-5206062-00 1 OkautoBKa ynnoTHUTENS Molding Enjoliveur de joint Dichtungsfassung Gomade contorno

d'étanchéité
2 +21210-5206010-00 1 Crekno BeTpoBoro okHa Windscreen Glace de pare-brise Windschutzscheibe Lunade parabrisas
3 +21010-5206066-00 2 06AMLOBKA OKAHTOBKM Trim Enjoliveurd'encadrement  Verkleidungsstickf. Revestimiento de goma
Scheibenfassung decontorno
4 421210-5206054-00 1 Ynnothutens Betposoro crekna  Weatherstrip Jointd'étanchéitédeglace  Fensterscheibenabdichtung ~ Goma de cristal
5 421310-5403130-00 1 Monauur okwa 6okoBuHbl npaswit Window molding, RH Enjoliveur de coté de caisse Fenster-Zierleisten rechts Moldurade luna lateral
D der.
5 +21310-5403131-00 1 Monguur okna 6okoBuHbl nesbiit  Window molding, LH Enjoliveur de coté de caisse Fenster-Zierleisten links Moldurade lunalateral
G iza.
6 421210-5403128-00 4 06nMLOBKA OKAHTOBKM Cover Enjoliveurd'encadrement  Fassungsverkleidung Revestimiento del
escuadrero
7 +21310-5403136-00 1 MonauHr 3agHuit npasbiii Rear molding, RH Panneaudeprotection Zierleiste, hinten rechts Molduratraserader.
arriere, D
7 +21310-5403137-00 1 MonguHr 3aguuii nesblii Rear molding, LH Panneaudeprotection Zierleiste, hinten links Moldura trasera izq.
arriere, G
8 421310-5403052-00 2 Crekno okHa 6GokoBuHbl npasoe  Side window glass, RH Glace de custode D Scheibe, rechts Lunade lateral der.
9 421310-5403122-00 2 YnnoTHuTenb cTekna OGokoeuHbl  Window slot seal Jointd'étanchéitédeglace  Dichtungsstreifen Gomader.
decustode

10 +21210-6303016-10 1 Crexno fmsepu 3aaka Tailgate glass Lunette arriére Hecktirscheibe Lunetadelporton

11 +21210-6303060-00 1 OkautoBKa ynnoTHUTENS Trim molding Enjoliveur de joint Fassung Gomade contorno

d'étanchéité

12 +21210-6303018-00 1 YnnotHutens crekna 3apka Tailgate glass seal Jointd'étanchéité deglace  Dichtungsprofil Goma de cristal

-371 -

M381




11

12

13
14

15

16

17
18

19

20

21
22

Catalogue LADA 4x4 12.2008

M390

ABepb 3aaKa
Tailgate
Hayon
Heckklappe
Portén trasero

- 372 -

21214-20 (01)
2131-41  (02)




:';. N’ftiv;?sli, Nfﬁ::ta HOM—Eﬂ—gart ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation Q Benennung G Denominacion
1 +21210-6306010-10 1 Netns npasas RH hinge Charniére D Scharnier rechts Bisagrader.
1 +21210-6306011-10 1 MNerna nesas LH hinge Charniere G Scharnier links Bisagraizq.
2 +21210-6306028-00 2 QOcb 3amka Shaft Axe de verrou Achse Eje del cierre
3 +21210-6306034-10 2 Mpoknagka Gasket Joint Dichtung Junta
4 +21213-6306026-00 1 MNpoknagka NOABMXHOrO 3BEHa Hinge moving link gasket, Jointde I'élément mobile de Dichtung fuerdasbewegliche Juntadel eslab6n moévil
neTM npasas RH la charniére D Tuerscharnierteil rec delabisagra, derecha
4 +21213-6306027-00 1 Mpoknagka NoOABMXHOrO 3BEHa Hinge moving link gasket,  Joint de I'élément mobile de Dichtung fuerdas bewegliche Juntadel eslabén moévil
netnn nesas LH la charniere G Tuerscharnierteil lin delabisagra, derecha
5 +00001-0025982-71 4 |llain6a 6 cTonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
6 +00001-0038321-01 10 raiika M6 c sy6uatbim Gyptukom  Toothed collar nut M6 Ecrou M6 acollet denté ZahnbundmutterM6 Tuerca M6 de collar
7 +21080-1003298-00 4 Taiika Nut Ecrou Mutter 'clj'ﬁgtg:?
8 +21080-6308134-00 4 MNaney wapHupa Ballpin Rotule Kugelbolzen Roétula
9 +00001-0025984-71 4 |llait6a 8 cronopHas Lock washer 8 Rondelle d'arrét 8 Sicherungsscheibe 8 Arandela 8 de fijacion
10 +21213-6308015-00 2 Ynop psepn 3aaka Gas strut, tailgate Equilibreur de hayon Heckklappenstitze Equilibrador telescopico
11 +21210-6302030-10 1 Haknagka pekopaTtusHas Trim cover Enjoliveur Zierauflage glezg:%rfjoencorativa
12 +00001-0028419-90 5 3aknenka 4x6 Rivet 4x6 Rivet 4x6 Niet 4x6 Remache 4x6
13 +00001-0032739-01 2 BuHt M5x10 Screw M5x10 Vis M5x10 Schraube M5x10 Tornillo M5x10
14 +00001-0026052-70 2 [llaiba 5 cTonopHas Lock washer 5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 de fijacion
15 +21011-6205197-02 (01) 1 06nnuoBka pyyku Handle surround Cache-entrée Verkleidung Revestimientode
16 +21011-6205180-00 1 Pyuka nBepu BHYTPEHHSs Interior door handle Poignée de porteintérieure  Turinnengriff &Zﬂ;}gde puerta
17 +21213-6305170-00 (01) 1 Tara 3amka Pull rod Tringle Schlo3stange 1Ir']itri\rr;ct)(; de cierre
17 +21290-6305170-00 (02) 1 Tara 3amka Pull rod Tringle Schlo3stange Tirante de cierre
18 +21010-8406161-00 1 Tpy6ka Tube Tube Rohr Tubo
19 +21213-6305160-00 (01) 1 O6onouyka Tarv 3amka Outercable Gaine detringle de serrure  Seilzughtille Vainadeltirante
19 +21290-6305160-00 (02) 1 Obonoyka TarM 3amka Outer cable Gaine detringle de serrure  Seilzughiille Vainadeltirante
20 +21213-6302010-00 1 O6ueka pgBepu 3agka Tailgate trim Garniture de hayon Heckturverkleidung Tapizadodel portén
20 +21213-6302010-01 1 O6uska ngepn 3anka Tailgate trim Garniture de hayon Heckturverkleidung Tapizadodel porton
21 +00001-0076691-01 8 BunT camoHapesalowmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
22 +00001-0045696-80 2 Ckoba 12 Clamp 12 Etrier 12 Kabelschelle12 Grapal2
22 +00001-0045699-80 2 Ckoba 16 Clamp 16 Etrier 16 Kabelschelle 16 Grapal6
23 +21213-6307024-30 1 YnnotHutens fsepu 3agka Tailgate weatherstrip Jointd'étanchéitédehayon Hecktirabdichtung Emgaquetadurade
24 +21213-6300014-00 1 Jlsepb sapgka Tailgate Hayon Heckklappe g%ré%rr]]
25 +21010-6207032-00 1 BcraBka coemvHuUTEnbHast Linking insert Piéce deraccordement Verbindungsrohr Tubodeuniéon
26 +21080-8402214-01 2 Bydep kanota Buffer,bonnet Tamponde capot Gummipuffer Topedelcapoé
27 +21213-6305158-00 2 YnnoTHUTENb PYYKM Seal,handle Jointd'étanchéitéde poignée Griffdichtung Empaquetadurade
28 +21213-6305150-00 1 Pyuka nsepu 3apka Tailgatehandle Poignéedehayon Heckturgriff angﬂi?glclilg porton
29 +00001-0038360-21 2 Bont M6x12 ¢ 3y6uaTbim Toothed collarboltM6x12 Boulon M6x12 acolletdenté ZahnbundschraubeM6x12 Tornillo M6x12 de
6ypTHKOM collardentado
30 +21213-6305064-00 1 dukcatop 3amka Striker plate Verrou de serrure SchloRverriegelung Fijador del cierre
31 +21213-6305012-01 1 3amok psepu 3apka Tailgate lock Serrure de hayon HecktlrschloR Cierre del portén
32 +21213-6305164-00 1 Mpyxuna Spring Ressort Feder Muelle

- 373 -

M390




Catalogue LADA 4x4 12.2008

3
S 5]
|
1.2
_
1 ' §
‘
)
2
6
3
4
21214-20
O6GnunuoBKa pagmuartopa 2131-41
M400 Radiator trim

Calandre de radiateur
Kihlermaske
Rejilla del radiador

- 374 -




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti acianati 0o nin

1t TNotit. NNt Do Pk, Application QTY @ HaumeHoBaHme @ Description o Désignation o Benennung G Denominacion

1 +21214-8401216-00 1 Hapcraska o6auuosku pagmatopa Extensionradiatorcase Enjoliveur de grille de Ansatzstlick der Embellecedordel
calandre Kihlerverkleidung revestimiento del

radiador

2 +11180-8212060-00 1 3Hak 3aBopckoit Badge Embléme Logozeichen Anagramade fabrica

3 +00001-0032740-11 7 Bunt M5x12 Screw M5x12 Vis M5x12 Schraube M5x12 Tornillo M5x12

4 +00001-0026378-01 1 Wai6a 5 Washer 5 Rondelle5 Scheibe5 Arandela5

5 +00001-0011954-70 6 Llaitba 5 npyxuHHas Spring washer 5 Rondelle élastique 5 Federscheibe5 Arandela5 elastica

6 +21210-8401014-00 1 Pewertka paavatopa Radiator grille Grille de radiateur Kuhlergrill Rejilla de radiador

- 375 -

M400




Catalogue LADA 4x4 12.2008

13
14
15
16
17
18

o
N\
<
-
N
-
N
c
o
=
[3)
2 o
5,2
()
o5 g
=9
MSdma
P —
_me%s.m
s>25C
NOAO.QI.VU
OFNO

~ AN MO 0 OO

M410

- 376 -



n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 +00001-0051861-01 8 Bunt 4.9x12 camonapesaowmit  Self-tappingscrew4.9x12  Vis4.9x12taraudeuse Blechschraube4.9x12 Tornillo4.9x12
autorroscante
2 +00001-0026381-01 8 Llaitba 5 Washer 5 Rondelle5 Scheibe5 Arandela5
3 +21210-5107100-00 2 Mpoknagka 60koBas Gasket, side Jointlatéral Dichtung seitlich Juntalateral
4 +21213-5107210-00 1 UuTok TennooTpaxatwwuii Heat shield Ecranthermique Stirnwand Pantallatermoaislante
5 +00001-0025982-71 4 [lainba 6 cTonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacién
6 +00001-0058962-11 4 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
7 +00001-0038321-01 8 laiika M6 c 3y6uateim Gyptukom  Toothed collar nut M6 Ecrou M6 acolletdenté ZahnbundmutterM6 Tuerca M6 de collar
dentado
8 +21210-8404320-00 4 Mnanka Plate Plaque Leiste Placa
9 +21020-5101420-00 1 Mpoknagka KpbilwKK Gasket Jointde pavillon Dichtung Juntadetapa
9 421020-5101420-01 1 Mpoknagka KpbilwKK Gasket Jointde pavillon Dichtung Juntadetapa
10 +21210-8403362-00 1 lutok kpbina npasbiii RH splash guard, wing Toéle garde-boue D Steinschlagblechrechts Guardabarrosdealeta
der.
10 +21210-8403363-00 1 liutok Kpbina nesblit LH splash guard, wing Tole garde-boue G Steinschlagblechlinks Guardabarrosde aleta
izq.
11 +21210-8403370-00 2 YnnoTHUTENb WWMTKA Kpbina Splashguard seal Jointd'étanchéité de tole Dichtung Empaquetadura
garde-boue
12 +21215-2802010-00 1 Bpbi3aroBuk fAsuratens npasbiit Engine tray, RH Garde-boue de moteur D Motorunterschutz rechts Chapadel motor der.
13 421210-5107090-00 1 Kpbiwka TonausHoro 6aka Filler cap Couvercle de réservoir a Tankdeckel Tapadepositode
carburant combustible
14 +21210-5107098-00 1 MNpoknagka nepepHss Gasket, front Jointavant Dichtungvorne Juntadelantera
15 +21010-2802025-00 7 Jlepxatens nauuesblit Flange holder Supportde bride Flanschhalter Sujetadordebrida
16 +00001-0025990-71 12 |llait6a 6 cTonophas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
17 +00001-0051873-01 7 Bunt 5.6x16 camonapesaowmit  Self-tappingscrew5.6x16  Vis5.6x16taraudeuse Blechschraube5.6x16 Tornillo5.6x16
autorroscante
18 +21215-2802011-00 1 BpbiaroBuk aBuratens nesblit Enginetray, LH Garde-boue de moteur G Motorunterschutz links Chapa del motor izg.
19 +21215-2802029-00 1 3awwuta kaptepa psuratens Shield, crankcase Protection de carter de Kurbelgehause-Abdeckung Proteccién del carter
moteur motor
20 4+00001-0026470-01 3 |llait6a 8 Washer 8 Rondelle 8 Scheibe8 Arandela8
21 +00001-0005166-70 3 llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
22 4+00001-0060434-21 3 Bont M8x20 Bolt M8x20 BoulonM8x20 Schraube M8x20 Tornillo M8x20
23 4+00001-0051870-01 5 Bunt 5.6x10 camonapesawowmit  Self-tappingscrew5.6x10  Vis5.6x10taraudeuse Blechschraube5.6x10 Tornillo5.6x10

autorroscante

- 377 -

M410




2 300N 00 A WN

12

Catalogue LADA 4x4 12.2008

13

14

15

16
17

18

20

21

22
16

23

15

16
17

M411

LWnTkn

Covers

Toles de protection
Zierschilde
Guardabarros

- 378 -

2131-41




n. | Newss. | [flara Homep petanu NpumensemocTts |Kon | inti asianati 0o nin
It. [Notif. N. |Not.Data Part N. Application |QTY >  Hauwenosanme @  Description @D Désignation @)  Benennung @ Denominacion
1 +00001-0051861-01 18 Bunt 4.9x12 camonapesaowmii  Self-tappingscrew4.9x12  Vis4.9x12taraudeuse Blechschraube4.9x12 Tornillo4.9x12
autorroscante
2 +00001-0026381-01 18 LWaii6a 5 Washer 5 Rondelle5 Scheibe5 Arandela5
3 +21213-5107210-00 1 UuTok TennooTpaxatwwuii Heat shield Ecranthermique Stirnwand Pantallatermoaislante
4 +00001-0025982-71 4 [lainba 6 cTonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacién
5 +00001-0058962-11 4 Tajika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
6 +00001-0038321-01 8 laiika M6 c 3y6uateim Gyptukom  Toothed collar nut M6 Ecrou M6 acolletdenté ZahnbundmutterM6 Tuerca M6 de collar
dentado
7 +21210-8404320-00 4 Mnanka Plate Plaque Leiste Placa
8 4+00001-0059707-21 4 Bont M10x1,25x25 BoltM10x1.25x25 BoulonM10x1,25x25 SchraubeM10x1,25x25 TornilloM10x1,25x25
9 +00001-0005168-70 1 lait6a 10 npyxuHHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandelal10elastica
10 +21210-8403362-00 1 liutok kpbina npasbiii RH splash guard, wing Toéle garde-boue D Steinschlagblechrechts Guardabarrosdealeta
der.
10 +21210-8403363-00 1 liutok Kpbina nesblit LH splash guard, wing Tole garde-boue G Steinschlagblechlinks Guardabarrosde aleta
izq.
11 +21210-8403370-00 2 YnnoTHUTENb WWMTKA Kpbina Splashguard seal Jointd'étanchéité de tole Dichtung Empaquetadura
garde-boue
12 +21215-2802010-00 1 Bpbi3aroBuk fAsuratens npasbiit Engine tray, RH Garde-boue de moteur D Motorunterschutz rechts Chapadel motor der.
13 421310-5107208-01 1 Kpbiwka TonausHoro 6aka Filler cap Couvercle de réservoir a Tankdeckel Tapadepositode
carburant combustible
14 +21310-8217120-00 1 Younutenb npasbiit Reinforcement, RH Renfort D Verstéarker rechts Refuerzoder.
14 +21310-8217121-00 1 Yeunuteno nesbiit Reinforcement, LH Renfort G Verstarker links Refuerzoizq.
15 +21010-2802025-00 7 Jlepxatens nauuesblit Flange holder Supportde bride Flanschhalter Sujetadordebrida
16 +00001-0025990-71 12 |llait6a 6 cTonophas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
17 +00001-0051873-01 7 Bunt 5.6x16 camonapesaowmit  Self-tappingscrew5.6x16  Vis5.6x16taraudeuse Blechschraube5.6x16 Tornillo5.6x16
autorroscante
18 +21215-2802011-00 12 Bpuisrosuk gsuratens nesblit Enginetray, LH Garde-boue de moteur G Motorunterschutz links Chapa del motor izg.
19 +21215-2802029-00 1 3awwuta kaptepa psuratens Shield, crankcase Protection de carter de Kurbelgehause-Abdeckung Proteccién del carter
moteur motor
20 4+00001-0026470-01 3 |llait6a 8 Washer 8 Rondelle 8 Scheibe8 Arandela8
21 +00001-0005166-70 3 llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela8elastica
22 4+00001-0060434-21 3 Bont M8x20 Bolt M8x20 BoulonM8x20 Schraube M8x20 Tornillo M8x20
23 4+00001-0051870-01 5 Bunt 5.6x10 camonapesawowmit  Self-tappingscrew5.6x10  Vis5.6x10taraudeuse Blechschraube5.6x10 Tornillo5.6x10

autorroscante

- 379 -

M411




4

11

N

=N

=)=

N Nt

o

N o

< ¥

— -

N ™

B

N N

e

a

I

T

o

]

(=]

=

s 0

5 o
o

OSS ©

SO = Q

nnnnn

g Qo9

E2Z83

¥ £ 92

a.ﬂnum

I -uw<uw

M420

- 380 -



n. | Noeuss. Bara Homep petanu MpumensemocTsb |Kon - fei : PR
ot N TNot Dot _M_Part X Application ]QTV] @ HaumeHoBaHne @ Description o Désignation Q Benennung G Denominacion
1 +21213-5003020-01 ~ (01) 1 MonauHr crtoyHoro xenoba Gutter moulding, RH Enjoliveur de gouttiére D Zierleiste rechts Moldurade vierteaguas
M der
npasbiit :
1 +21213-5003020-30 ~ (01) 1 MonauHr crtoyHoro xenoba Gutter moulding, RH Enjoliveur de gouttiére D Zierleiste rechts Moldurade vierteaguas
i der
npasbiit :
1 +21213-5003021-01 ~ (01) 1 MonauHr crtoyHoro xenoba Gutter moulding, LH Enjoliveur de gouttiere G Zierleiste links Moldura de vierteaguas
. izq.
NeBblil
1 +21213-5003021-30 ~ (01) 1 MonauHr crtoyHoro xenoba Gutter moulding, LH Enjoliveur de gouttiére G Zierleiste links Moldura de vierteaguas
M izq.
NeBblil
2 +21080-8212226-00 4 Brynka Bush Douille Buchse Casquillo
3 +21213-8212104-10 2 OpHameHT 60KOBOI Sidebadge Monogramme Seitenzierschild Anagramalateral
4 +21290-5003020-03 ~ (02) 1 MonauHr crtoyHoro xenoba Gutter moulding, RH Enjoliveur de gouttiére D Zierleiste rechts Moldurade vierteaguas
i der
npasbiit :
4 +21290-5003021-03 ~ (02) 1 MonauHr crtoyHoro xenoba Gutter moulding, LH Enjoliveur de gouttiére G Zierleiste links Moldura de vierteaguas
. izq.
NeBblil
4 +21310-5003020-00 ~ (02) 1 MonauHr cTtoyHoro xenoba Gutter moulding, RH Enjoliveur de gouttiére D Zierleiste rechts Moldurade vierteaguas
i der
npasbiit :
4 +21310-5003021-00 ~ (02) 1 MonauHr crtoyHoro xenoba Gutter moulding, LH Enjoliveur de gouttiére G Zierleiste links Moldura de vierteaguas
M izq.
NeBblil
5 +21310-5003510-00 ~ (02) 1 MonguHr nepeaHero kpbina Front wing molding, RH Enjoliveur d'aile avant, D Vorderkotfliigel-Zierleiste, Moldurade aleta
npablit rechts delanterader.
5 21310-5003510-10 ~ (02) 1 MonguHr nepeaHero kpbina Front wing molding, RH Enjoliveur d'aile avant, D Vorderkotfliigel-Zierleiste, Moldurade aleta
npagblit rechts delanterader.
5 +21310-5003511-00 ~ (02) 1 MonguHr nepeaHero kpbina Front wing molding, LH Enjoliveur d'aile avant, G Vorderkotfliigel-Zierleiste, Moldurade aleta
nesblii links delanteraizqg.
5 21310-5003511-10 ~ (02) 1 MonguHr nepeaHero kpbina Front wing molding, LH Enjoliveur d'aile avant, G Vorderkotfliigel-Zierleiste, Moldurade aleta
nesblii links delanteraizqg.
6 +21310-5003514-00 ~ (02) 1 MonguHr nepeawein nsepu Front door molding, RH Enjoliveur de porte avant, D Vordertur-Zierleiste, rechts Moldurade puerta
npasoii delanterader.
6 21310-5003514-10 ~ (02) 1 MonguHr nepeawein nsepu Front door molding, RH Enjoliveur de porte avant, D Vordertlr-Zierleiste, rechts ~ Moldura de puerta
npasoii delanterader.
6 +21310-5003515-00 ~ (02) 1 Monauur nepeaweit gsepu nesoit  Frontdoor molding, LH Enjoliveur de porte avant, G Vordertir-Zierleiste, links Moldurade puerta
delanteraizaq.
6 21310-5003515-10 ~ (02) 1 Monauur nepeaweit gsepu nesoit  Frontdoor molding, LH Enjoliveur de porteavant, G Vorderttir-Zierleiste, links Moldurade puerta
delanteraizaq.
7 +21310-5003518-00 ~ (02) 1 Monauur 3apmeit gsepu npasoit  Rear door molding, RH Enjoliveur de porte arriere,  Hintertiir-Zierleiste, rechts Moldurade puerta
D traserader.
7 21310-5003518-10 ~ (02) 1 Monawur 3apmeit gsepu npasoit  Rear door molding, RH Enjoliveur de porte arriere,  Hintertlir-Zierleiste, rechts Moldurade puerta
D traserader.
7 +21310-5003519-00 ~ (02) 1 Monauur 3apHeit asepn nesoii Rear door molding, LH Enjoliveur de porte arriere,  Hintertur-Zierleiste, links Moldurade puerta
G traseraizqg.
7 21310-5003519-10 ~ (02) 1 Monaunr 3agHeit asepu nesoit Rear door molding, LH Enjoliveur de porte arriere,  Hintertlir-Zierleiste, links Moldurade puerta
G traseraizqg.
8 +21010-2808020-00 5 Taiika dnaHuesas Flangenut Ecrou de forme Flanschmutter Tuercade brida
9 +00001-0005193-01 5 llai6a 5 Washer 5 Rondelle5 Scheibe5 Arandela5
10 +00001-0076701-01 2 BunT camoHapesaowmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante
11 +21213-8212216-00 1 Haknapka fsepn 3agka Tailgate cover Plaque dehayon Heckturauflage Placade portén
12 +21213-8212204-00 1 Opuament (JIADA HUBA 4x4) Badge Monogramme Heckzierschild Anagrama
13 +00001-0076702-01 3 BunT camoHapesarowmii Self-tapping screw Vistaraudeuse Blechschraube Tornillo autorroscante

- 381 -

M420




©CO~NOO A WN!

10

11

12

13

3
14

Catalogue LADA 4x4 12.2008

16

17

18
19

20

21
16

15

22

M430

Bamnep nepenHunit
Front bumper
Pare-chocs avant
StoRRstange, vorne
Paragolpes delantero

- 382 -

21214-20
2131-41




:'; N’ftiv;?sl\i. Ncﬁ?[::ta Hom_:i%tg%nu np:\"’::;i'g:t"i'::“’ % @ HaumeHoBaHMe @ Description o Désignation Q Benennung G Denominacion

1 +21210-2803010-10 1 Bamnep nepegmunii B c6ope Front bumper assy Pare-chocsavantcomplet  StoRRfangervorne komplett Parachoqtuesdelantero

2 +21210-2803116-00 1 Coeaunutenn npasbiii Connection, RH Elément de liaison D Verbindungsstiickrechts ?:r:)%?er;gil:')?\ger.

3 +00001-0061008-11 8 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

4 +00001-0025984-71 4 [lan6a 8 cronopHas Lock washer 8 Rondelle d'arrét 8 Sicherungsscheibe8 Arandela 8 defijacion

5 +00001-0076711-01 8 Bunt camonapesatowmii Self-tapping screw Vistaraudeuse Blechschraube Tornilloautorroscante

6 +21210-2803152-10 1 Haknagka 6amnepa npasas Bumper cover plate, RH Garniture latéral D Stof¥fangerauflagerechts Guarnicionde
paragolpesder.

7 +21210-2803024-00 1 KpoHwTeitn npasbiii Bracket, RH SupportD Halter links Soporteder.

8 21210-2803015-10 1 Bamnep nepeguuii Frontbumper Pare-chocsavant Stol3fangervorne Parachoquesdelantero

9 +21210-2803096-00 2 Nlepxartens Retainer Plaque de maintien Halter Sujetador

10 +21210-2803052-00 1 Haknapka pesuHoBas Rubber cover Garniture encaoutchouc Gummiauflage Recubrimiento de goma

11 +21210-2803117-00 1 Coepuuutens neBblit Connection,LH Elémentde liaison G Verbindungssticklinks Conexibnizqg.

12 +00001-0060434-21 4 Bont M8x20 Bolt M8x20 BoulonM8x20 Schraube M8x20 Tornillo M8x20

13 +00001-0025983-71 4 llaitba 8 ctonopHas Lock washer 8 Rondelle d'arrét 8 Sicherungsscheibe8 Arandela 8 de fijacion

14 +21210-2803025-00 1 KpoHwTeiin nesbiit Bracket, LH SupportG Halter rechts Soporteizg.

15 +21210-2803153-10 1 Haknagka 6Gamnepa nesas Bumper cover plate, LH Garniture latéral G Stol3fangerauflagelinks Guarnicionde
paragolpesizq.

16 +21210-2803075-00 2 YnnoTHUTENb Seal Jointd'étanchéité Dichtung Empaguetadura

17 +21210-2806042-20 1 Npoywura npasas Towing eye, RH Oeillet D Ose rechts Orejetader.

18 +00001-0005171-71 2 lllait6a 14 npyxuHHas Spring washer 14 Rondelle élastique 14 Federscheibe 14 Arandela 14 elastica

19 +21210-2803044-00 2 Bont Bolt Boulon Schraube Tornillo

20 +00001-0025991-70 4 llaitba 5 ctonopHas Lock washer 5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 defijacion

21 +00001-0058964-11 4 Taiika M5 Nut M5 Ecrou M5 Mutter M5 Tuerca M5

22 +21210-2806043-20 1 Npoywuxa nesas Towing eye, LH Oeillet G Ose links Orejetaizq.

- 383 -

M430




Catalogue LADA 4x4 12.2008

8]

9

10

11

A WODN -

O gaanNn -

12

13

e s

1

Y

A 14
P15

16

i

127

L)

17

18
19

20

13
10

21

22

M440

Bamnep 3apHuin
Rear bumper
Pare-chocs arriere
Stol3stange, hinten
Paragolpes trasero

- 384 -

21214-20
2131-41




:.; N’fﬁv;?s"i. Nfﬁ::ta H°M_EB_§art ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21210-2804075-00 2 YnnotHUTENb Seal Jointd'étanchéité Dichtung Empaquetadura

2 +21210-2806052-00 2 MpoywmHa 3aaHas Towing eye, rear Oeillet arriére Osehinten Orejetatrasera

3 +00001-0005171-71 2 |llaitba 14 npyxuHHas Spring washer 14 Rondelle élastique 14 Federscheibe 14 Arandela 14 elastica
4 +21050-2803142-00 2 Bont Bolt Boulon Schraube Tornillo

5 +00001-0005168-70 4 llaitba 10 npyxunHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela10elastica
6 +00001-0059705-21 4 Bont M10x1,25x20 BoltM10x1.25x20 BoulonM10x1,25x20 SchraubeM10x1,25x20 TornilloM10x1,25x20
7 +21210-2804010-10 1 Bamnep 3agHuit B cbope Rear bumper assy Pare-chocs arriere complet = Stof3fanger hintenkomplett Parachoquestraseroen
8 +21210-2804152-10 1 Haknagka 6okosas npasas Side cover plate, RH Garniture latérale D Auflagerechts :Rc:encllljrt;tr(i)mientolateral
9 +21210-2804024-00 1 KpoHwTeitn npasbiit Bracket, RH SupportD Tréger, rechts S%rborteder.

10 +21210-2804118-00 2 CoepuHutenn Connection Elément de liaison Verbindungsstiick Conexion

11 +21213-2804015-00 1 Bamnep 3agHuil Rear bumper Pare-chocs arriére Stof3fangerhinten Parachoquestrasero
12 +21210-2804096-00 2 Jlepxatenb Haknagku Retainer Plague de maintien Halter Sujetador

13 +00001-0061008-11 8 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

14 4+00001-0060434-21 4 Bont M8x20 Bolt M8x20 BoulonM8x20 Schraube M8x20 Tornillo M8x20

15 4+00001-0025983-71 4 llaitba 8 cronopHas Lock washer 8 Rondelle d'arrét 8 Sicherungsscheibe8 Arandela 8 defijacién
16 21061-2804052-00 1 Haknapka pesuHoBas Rubber cover Garniture encaoutchouc Gummiauflage Gomatrasera

17 +21210-2804025-00 1 KpoHwTeiiH nesbiit Bracket, LH SupportG Tréager, links Soporteizg.

18 421210-2804153-10 1 Haknagka 60koBasi neBas Side cover plate, LH Garniture latérale G Auflage links Recubrimiento lateral
19 +00001-0076711-01 8 Bunt camonapesatowuii Self-tapping screw Vistaraudeuse Blechschraube 1Iggr'nilloautorroscante
20 +00001-0025984-71 4 lllaitba 8 cronopHas Lock washer 8 Rondelle d'arrét 8 Sicherungsscheibe 8 Arandela 8 de fijacion
21 +00001-0025991-70 4 lllaitba 5 ctonopHas Lock washer5 Rondelle d'arrét5 Sicherungsscheibe5 Arandela 5 de fijacién
22 4+00001-0058964-11 4 Taiika M5 Nut M5 Ecrou M5 Mutter M5 Tuerca M5

- 385 -

M440




C

Catalogue LADA 4x4 12.2008

T100

Cxema yCTaHOBKM 3arnyLiek

Plug Layout

Schéma d’emplacement des obturateurs
Anordnung der VerschluR3stopfen
Esquema de instalaicion de tapones

- 386 -

21214-20




n. | Newmss. aTa Homep petann Mpumensiemoctsb |Kon ot aci : g
T TR Nﬂ._Data T&%tﬂr Application [aTY @ HaumeHoBaHme @ Description o Désignation o Benennung G Denominacion
1 +21100-5007090-00 11 3arnywka Plug Obturateur Stopfen Obturador
2 +21100-5007092-00 28 3arnywka Plug Obturateur Stopfen Obturador

- 387 -

T100




Catalogue LADA 4x4 12.2008

® —1 ®—2 ®—3
C O TN ClD) s
@J@) © s 0 ©
0I0) ® 6 ®
® e 6
®
QC) ® o
_/_W
00 ©
0 o oo ®
@
\ © /
( @ @ ® L\V

2131-41
Cxema yCTaHOBKM 3arnyLiek

Plug Layout
T101 Schéma d’emplacement des obturateurs
Anordnung der VerschluR3stopfen
Esquema de instalaicion de tapones

- 388 -




:: N’fﬁv;?s"i. Nfﬁ;:ta H°M_EB_§art ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21010-5002090-00 13 3arnywka Plug Obturateur Stopfen Obturador

2 +21100-5007092-00 58 3arnywka Plug Obturateur Stopfen Obturador

3 +21073-1104089-10 1 YnnoTtHutens Grommet Jointd'étanchéité Dichtung Empaquetadura

- 389 -

T101




Catalogue LADA 4x4 12.2008

6
1 7
8
2
3 9
10
4 11
)
12
13
10
21214-20
UHcTpymeHT wodepckuin 2131-41
Y100 Driver's tools

Outillage de bord
Fahrerwerkzeug
Herramientas del conductor

- 390 -




:: N’:;')ﬁv;?s"i. Nfﬁ::ta H°M_EB_§art ﬁTa"" npxr:ﬁg:xg:“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21210-3901250-00 1 [lomkpat Jack Cric Wagenheber Gato
2 +21213-3105010-00 1 PemeHb 3amacHoro koneca Spare wheel strap Sanglederouedesecours  Halteband Reserverad Correaderuedade
3 +21010-3901350-00 2 PemeHb Belt Sangle Halteband ggﬁ’gzto
4 +00001-0038258-21 1 Bont MB8x20 BoltM8x20 BoulonM8x20 Schraube M8x20 Tornillo M8x20
5 +00001-0026467-01 1 Waitba 8 Washer 8 Rondelle 8 Scheibe8 Arandela8
6 +21213-3105042-00 1 BunT 3amacHoro koneca Screw, spare wheel Vis de roue de secours Schraube f. Reserverad Tornillo rueda de
7 421213-3105065-00 1 Haknagka Coverplate Garniture Auflage E:egk?rr(ra]jgln%a
8 421020-3105064-00 1 Konbuo Ring Bague Ring Anillo
9 4+00001-0009021-21 1 Bonr M6x14 BoltM6x14 BoulonM6x14 Schraube M6x14 Tornillo M6x14
10 4+00001-0025990-70 3 llaitba 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe6 Arandela 6 defijacién
1" +21213-3105045-00 1 Tpy6a Tube Tube Rohr Tubo
12 421213-3105025-00 1 Onopa 3anacHoro Koneca Spare wheel support Supportderouede secours  Stiitzplatte f. Reserverad Soporte
13 +00001-0007259-11 2 Taitlka M6 Hu3Kas Thin nut M6 Ecrou bas M6 Flachmutter M6 Tuerca M6 baja

- 391 -

Y100




@ TABJTULbI

® TABLES

@ TABLEAUX
LWnunbku BonTbl ¢ WecTUrpaHHON rosI0BKOA No mm
Studs Hex head bolts d | b s
Goujons ° Boulons a téte six pans
Gewindestifte ::; Sechskantschrauben 00001-0055414-21 [ M12X1,25 [ 80 | 33,1 | 19
Esparragos Tornillos de cabeza hexagonal 00001-0055421-21 | M12X1,25 | 150 | 39,1 [ 19
00001-0055422-21 | M12X1,25 160 | 39,1 | 19
No 00001-0059705-21 | M10x1,25 20 20 | 17
d t I b 00001-0059707-21 | M10x1,25 25 25 | 17
00001-0059709-21 | M10x1,25 35 29,1 | 17
00001-0015000-21 | M6 9 12 9,0 00001-0059713-21 | M10x1,25 75 28,1 | 17
00001-0015002-21 | M6 9 16 | 13,0 00001-0060426-31 | M8 35 17,1 13
00001-0024301-21 | M8 20 45 | 241 00001-0060430-21 | M8 12 12 13
00001-0024307-21 | M8 20 75 | 241 m 00001-0060431-21 M8 14 14 113
00001-0024308-21 | M8 20 80 | 24,1 88881:8823222:31 mg ;g ;g ig
00001-0035166-21 | M8 12 16 | 13,0 00001-0060436-21 | M8 o5 2 | 13
00001-0035167-21 | M8 12 | 18 |150 | [00001-0004445-11 | M4 10 07 00001-0060438-21 | M8 30 | 251 13
00001-0035168-30 | M8 12 20 | 16,1 00001-0009020-21 | M6 12 12110 00001-0060439-21 | M8 35 251 | 13
00001-0035173-21 | M8 12 35 | 241 00001-0009021-21 | M6 14 14 |10 00001-0060440-30 | M8 40 251 13
00001-0035175-11 | M8 12 45 | 241 00001-0009022-21 | M6 16 16 |10 00001-0060441-30 [ M8 45 251 13
00001-0035325-21 | M12x1.25 | 30 25 | 220 00001-0009024-21 | M6 20 20 10 00001-0060442-21 | M8 50 238 13
00001-0009028-21 | M6 30 20,5 | 10 00001-0060448-21 | M8 80 251 13
00001-0035326-21 | M12X1,25 | 30 30 |[27,0 00001.0009030-21 | M6 a5 208 | 10 00001-0060450-21 | M8 30 251 | 13
00001-0035328-21 | M12X1.25 | 30 40 |321 00001.0009032-21 | M6 20 205 |10 00001-0060451-21 | M8 95 251 13
00001-0035409-21 | M6 12 16 | 135 00001-0009778-21 | M5 16 16 8
00001-0035410-21 M6 12 18 [135 00001-0012347-21 | M10X1,25 | 45 29,1 |17 BONT CaMOKORTPSLLMIACH
00001-0035412-21 [ M6 12 22 1195 00001-0013070-21 | M10X1,25 | 40 291 |17 Bolts !
00001-0035433-21 | M8 16 20 17,0 00001-0013438-30 | M10X1,25 50 29,1 |17 Boulons /[‘
00001-0035434-21 | M8 16 28 |241 00001-0042343-30 | M10X1,25 | 65 25 17 Schraube \%}7
00001-0035435-21 | M8 16 25 |[22,0 00001-0055404-21 | M12X1,25 | 30 30 19 Tornillos ,,,1/ e
00001-0035436-21 | M8 16 30 |[241 00001-0055405-21 | M12X1,25 | 35 35 19
00001-0035437-21 | M8 16 35 24,1 00001-0055407-21 | M12X1,25 | 45 33,1 |19
00001-0035439-21 | M8 16 45 | 241 00001-0055409-31 | M12X1,25 | 55 33,8 |19 Ne mm
00001-0035461-21 | M10X1,25 20 20 17,0 00001-0055410-21 | M12X1,25 60 33,1 19 d | ]
: : 00001-0042348-30 | M10x1,25 90 17

- 392 -




BonT ¢ 3yo4aTbiM OypTUKOM
Bolt with serrated collar

Boulon a collet denté

BonT c 3a0CTPEHHBLIM KOHLLOM /

Taper point bolt
Boulon a bout pointu F

BuHTbI camoHape3aloLme ¢ LWINHAPUYECKOM rono-
BKOW 1 KpeCTOOOPa3HbIM LWIMLEM
Fillister-head self-tapping phillips screws

Vis taraudeuses a téte cylindrique et empreinté en croix
Kreuzblechschrauben mit Zylinderkopf

Tornillos autorroscante de cabeza cilindrica y ranuras
en cruz

00001-0076690-01 | 36 | 9,5

00001-0076691-01 | 3,6 | 12,7
00001-0076700-01 | 4,3 | 9,5

00001-0076701-01 | 4,3 | 12,7
00001-0076702-01 | 4,3 | 15,9
00001-0076705-07 | 4,3 | 25,4
00001-0076710-01 | 49 | 9,5

00001-0076711-01 | 4,9 | 12,7
00001-0076712-07 | 4,9 | 15,9
00001-0076713-01 | 4,9 | 19,0
00001-0076717-07 | 4,9 | 38,1

Zahnbundschraube Schraube mit Spitzkuppe 5
Tornillo con cuello dentado " \ Tornillo de cabeza conica
Ne mm Ne mm
d ! S d | s
00001-0038331-21 M5 10 8
00001-0038360-71 M6 12 10 00001-0061427-21 M12X1,25 70 19
00001-0038364-21 M6 16 10
BonTbl ¢ NPY>XUHHO Waiibon BuHTbI camoHapesawme C MoJynoTaiHOW roso-
; ; / BKOW U KPEeCTOOOpa3HbIM LUANLEM
Bolts with spring WaSthr . £ Semi-countersunk-head self-tapping phillips screws
Boulons avec rondelle élastique Vis taraudeuses a téte semi-noyée et empreinté en croix
Schrauben mit Federring - Kreuzschlitz-Blechschrauben mit Halbversenkkopf
Tornillos con arandela elastica 'y o Tornillos autorroscantes de cabeza semiperdida ranuras en cruz
N2 mm N2 mm |
d I s d [ ® /\
00001-0076787-01 | 3,6 9,5 7
00001-0038200-21 M5 10 8 00001-0076788-03 | 3,6 | 12,7 @
00001-0038240-11 M6 10 10 00001-0076790-01 | 3,6 | 19,0
00001-0038241-11 M6 12 10 00001-0076792-03 | 3,6 | 25,4
00001-0038242-21 M6 14 10 00001-0076793-06 | 3,6 | 31,8
00001-0038246-11 M6 25 10 00001-0076796-07 | 4,3 | 12,7
00001-0038256-21 M8 16 13 00001-0076797-01 | 4,3 | 15,9
00001-0038258-21 M8 20 13 00001-0076804-01 | 4,9 | 12,7
00001-0038268-11 M8 45 13 00001-0076806-01 | 4,9 | 19,0
00001-0076808-01 | 49 | 25,4
00001-0076809-01 | 4,9 | 31,8
00001-0076820-01 | 5,6 | 12,7
BonTbl c KBaapaTHO rosIOBKOM /
Square-head bolts %\\ BMHT caMOHape3alownin ¢ NOTalHOW rONOBKOW M
Boulons a téte carré (( KPecTooO0pasHbIM Wwnvuem
Vierkantschrauben Countersunk-head self-tapping phillips screw
. © Vis autotaraudeuse a téte noyée et empreinté en croix
Tornillos con cabeza cuadrada« Kreuzblechschrauben mit Halbversenkkopf
Tornillos autorroscante de cabeza perdida y ranuras en cruz
N2 mm
d | s Ne mm
d |
00001-0019444-01 M6 16 10
00001-0019475-00 M8 25 14 00001-0076899-01( 5,6 | 19

BuHTbI cCamoHape3aloLuue C LLeCTUrpaHHon ros1IoBKomn
n GypTUKOM

Hex-head self-tapping phillips screws with collar

Vis taraudeuses a téte hexagonal et embase
Sechskantblechschrauben mit Bund

Tornillos autorroscante con cabeza hexagonal y
reborde

Ne mm Z\/\/
d l|s | o
00001-0051861-01 | 4,912 | 7 ¢

)

oo

00001-0051870-01 | 5,6 |10
00001-0051873-01 | 5,616 | 8

- 393 -




BuHTbI C LUNMHAPUYECKO FOJSIOBKON N
KPeCcToO0pa3HbIM LLNLEM

Fillister-head phillips screws

Vis a téte cylindrique et empreinté en croix
Zylinderkopf-Kreuzschrauben

Tornillos con cabeza cilindrica y ranuras en cruz

Ne mm !

00001-0032718-01 | M4 8
00001-0032739-01 | M5 | 10
00001-0032740-01 | M5 | 12
00001-0032742-01 | M5 | 16
00001-0032760-01 | M6 | 12
00001-0032762-01 | M6 | 16
00001-0032764-01 | M6 | 20
00001-0032766-01 | M6 | 25
00001-0032799-11 M8 | 35

BUHTbI C LUIMHAPUYECKOM FOJIOBKOM U
¢dpe3epoBaHHbIM LLANLEM

Fillister-head screws with milled slot

Vis a téte cylindrique et rainure flaisé
Zylinderschlitzschrauben

Tornillos de cabeza cilindricay ranura fresada

Ne mm
d |

Iy,

e

00001-0003763-01| M6 8

Mpo6ku pe3b6oBble KOHUYECKNE C LUEeCTUTPaAHHbIM
yrny6neHuem )
Threaded taper plugs with hex recess

Bouchons filetés coniques a six pans intérieurs
VerschluBschrauben mit Kegelgewinde und
Innensechskant

Tapodnes roscados conicos con hueco hexagonal

BWHTbI C NOTaNHOM rosIOBKOM U KPECTOoOpa3HbIM
LwuemM

Countersunk-head phillips screws

Vis a téte noyée et empreinté en croix
Senkkreuzschlitzschraube

Tornillos de cabeza perdida y ranura en cruz

Ne mm
d |

/
(e}
00001-0032992-01 | M5 | 12 l@
00001-0033037-11 | M8 | 25

Ne mm
d h s h
00001-0002697-50 | 18x1,5*( 11 |10 ke, 7
00001-0002699-50 | 28x1,5%( 11 |14 O
00001-0043253-01 | 22x1,5%( 13 |12
(%]

* Pe3bba KoHMYeckas
* Taper thread

* Filet conique

* Kegelgewinde

* Résca conica

BuHTBI C nonynoTanHOW ronoBKOM U
KpPecTooOpas3HbIM LUIULEM
Semi-countersunk-head phillips screws

Vis a téte semi-noyée et empreinté en croix
Kreuzschlitzschrauben mit Halbversenkkopf
Tornillos de cabeza semi-perdida y ranura en cruz

Ne mm
d |

—

00001-0033091-05 | M4 | 14
00001-0033112-01 | M5 | 20
00001-0040634-01 | M5 8
00001-0047781-01 | M6 8

[,

Mpo6ku pe3bboBbie KOHUYECKUNE
Threaded taper plugs

Bouchons filetés coniques
VerschluBBschrauben mit Kegelgewinde
Tapones roscados cénicos

N2 mm
d s

00001-0043241-11 |12x1,5*

o [@@
* Pe3bba KoHn4eckas
* Taper thread
* Filet conique
* Kegelgewinde
* Rdsca conica

lMankn wecTurpaHHble
Hex nuts

Ecrous six pans
Sechskantmutter
Tuercas hexagonales

N2 mm &
d S
00001-0021643-11 | M20x1,5 | 30 C °
00001-0021647-11 | M10x1,25| 17
00001-0025550-20 M9x1 14

00001-0058962-11 M6 10
00001-0058964-11 M5 8

00001-0061008-11 M8 13
00001-0061015-11 | M12x1,25| 19

-394 -




BWHTbI yCTaHOBO4YHbIE C LUJIMHAPUYECKUM KOHL,OM
Flat-point headless set screws

VIs de calage a bout cylindrique

Stellschrauben mit Ansatzkuppe

Tornillos posicionadores con punta cilindrica

00001-0037463-30 | M6 | 10

Faiiku WecTurpaHHbie ¢ 3y04aTbiM OYPTUKOM
Hex nut with serrated collar

Ecrous six pans a collet denté
Sechskantmutter mit Zahnbund

tuercas hexagonales con cuello dentado

Ne mm
d D S Q

00001-0038318-01 | M5 [11,4| 8
00001-0038321-01 | M6 [16,7| 10
00001-0038322-01 | M8 [18,2 13

lManka rnyxas

Blind nut
Escru borgne
Hutmutter
Tuerca ciega
N2 mm
d ]
00001-0061096-11 | M8 | 13

laiika wecTurpaHHas c NOSICKOM AJ11 3aKOHTPUBAHUS
Hex nut with locking collar

Ecrou six pans a collerette de freinage
Sechskantmutter mit Sicherungsbund

Tuerca hexagonale con cuello de retencion

&

Ne mm
d 3 i~

00001-0040441-71|M18x1,5| 27

lManku wecTurpaHHbie Npopes3Hbie
Slotted hex nuts

Escrus hexagonaux a fente
Sechskant-Schlitzmutter

Tuercas hexagonales almenada

N2 mm
d s

laikv WwecTuUrpaHHblie CaMOKOHTPSLMECS C
HEWMJIOHOBbIM KOJIbLIOM

Self-locking hex nuts with nylon ring

Ecrous six pans autoreinas a bague de nylon
Sechskant-Sicherungsmutter mit Nylon-Ring

Tuercas hexagonales autorretendoras con anillo de nailon

N2 mm
d 3 ©
00001-0025741-11 M5 8 o
00001-0025742-11 M6 10 ( -

00001-0025745-11 | M10x1,25 | 17
00001-0025748-11 | M14x1,50 | 22
00001-0025749-21 | M16x1,50 | 24
00001-0061041-11 M8 13
00001-0061050-11 | M12x1,25 | 19
00001-0061051-11 | M12x1,25 | 19

00001-0007922-11 | M12x1,5| 19
00001-0007934-11 | M14x1,5| 22

Mankn wecTurpaHHblie HU3KNe

Thin hex nuts

Ecrous bas six pans
Sechskant-Flachmutter
Tuercas hexagonales bajas

Ne mm

d s
00001-0007259-11 M6 10
00001-0007912-11 | M12x1,50 | 19
00001-0007914-11 | M16x1,50 | 24
00001-0007940-11 M4 7
00001-0061023-11 M8 13
00001-0061036-11 | M12x1,25| 19
00001-0061038-17 | M16x1,50 | 21

lMaika kBagpatHas
Square nut

Ecrou carré
Vierkantmutter
Tuerca cuadrada

Ne mm

00001-0040893-01 | M6 | 10

LLIainObl 0GIMLLOBOYHbIE

Facing washers

Rondelles d’embellissement

Zierscheiben

Arandelas de revestimento

Ne¢ d, mm
00001-0026111-50 53
00001-0026122-50 3,7

- 395 -




[ITEY Y t
Washers
Rondelles
Scheibe
Arandelas @ Q

N2 mm

d* D t

00001-0002570-60 | 16 22 1,5
00001-0002800-60 | 14 20 1,5
00001-0005192-01 | 4 9 0,8
00001-0005193-01 5 10 1,0
00001-0005194-01 6 12 1,5
00001-0005196-01 8 17 2,0
00001-0005200-01 | 12 22 3,0
00001-0026297-01 | 10 19 3,0
00001-0026378-01 5 12 1,0
00001-0026381-01 5 14 1,0
00001-0026386-01 | 10 18 2,0
00001-0026397-01 6 11 1,0
00001-0026406-01 6 25 2,0
00001-0026427-01 8 12 1,0
00001-0026437-01 6 18 1,5
00001-0026444-01 6 15 1,0
00001-0026467-01 8 20 2,0
00001-0026469-01 | 12 28 3,0
00001-0026470-01 8 25 2,5
00002-0204136-01 8 20 3,0
00002-0376749-01 | 10 30 3,0
00002-0491283-10 | 12 35 3,0
*[AnameTp CTepXHs
*Stem diameter
*Diamétre de la tige
*Schaftdurchmesser
*Diametro del vastago

3arnyuwika cpepuyeckas

Expansion plug

Obturateur sphérique
Kugelverschlu3stopfen

Obturador esferico

Ne d, mm

00001-0001586-01

16

LLIakObl Npy>XUHHbIEe KOHUYeCcKue t
Conical spring washers

Rondelles élastiques coniques
Kegelfederring

LLlai6a npy>XuHHasa

Conical spring washer
Rondelle élastique conique

Federring

Arandela elastica cénica

Arandelas elasticas cénicas Q
N2 mm
d* D t
00001-0011977-73 6 12 | 1,2
00001-0011980-73 8 15| 1,8
00001-0011981-73 8 22 | 2,5
00001-0011983-73 | 10 20 | 2,7
00001-0011987-70 | 12 30 | 3,7

*AnameTp CTEPXHS
*Stem diameter
*Diamétre de la tige
*Schaftdurchmesser
*Diametro del vastago

LWWaii6a cneumnanbHas
Special washer
Rondelle spéciale
Sonderscheibe
Arandela especial
00001-0011974-73

N2 mm
d* D
00001-0041950-76 4 10
LLain6Gbl NPY>XXUHHbIE
Spring washers
Rondelles élastiques
Federring
Arandelas eléasticas
Ne mm

d* b t
00001-0005164-70 6 25 |18
00001-0005166-70 8 30 |22
00001-0005168-70 | 10 3,0 |25
00001-0005170-70 | 12 4,0 13,0
00001-0005171-71 | 14 45 135
00001-0005174-70 | 20 6,0 |45
00001-0011953-70 4 1,2 |09
00001-0011954-70 5 15 [1,1

*[AnameTp CTEPXHS

*Stem diameter
*Diametre de la tige
*Schaftdurchmesser
*Diametro del vastago

LLIai6bl cTONOpHbIE C 3yObsSiMU NOA BMHTbI C NOTali-
HOM U C NOJIyNOTaiHOM ronoBKoi ¢ yrnom 90° _
90° -external lockwashers for countersunk and semi-

countersunk-head screws

Rondelles d’arrét a dentures pour vis a tétes noyées et
semi-noyées a 90°

Verzahnter Sicherungsblech fir Versenk- und Halbver-
senkkopfschrauben mit Offnungswinkel 90°
Arandelas de retencidon con dientes para tornillos de
cabeza perdida con angulo de 90°

Ne¢ d*, mm

00001-0026069-70 8

*AnameTp CTEPXHS
*Stem diameter
*Diamétre de la tige
*Schaftdurchmesser
*Diametro del vastago

- 396 -




LLInAnHTBHI pa3ssogHbie
Cotter pins

Goupilles fendues
Spreizsplinte

Clavijas partidas

N2 mm /
00001-0007342-01 2 15
00001-0007343-01 2 20
00001-0007346-01 3 30

*[dnameTp oTBEPCTUS
*Hole diameter
*Diamétre du trou
*Lochdurchmesser
*Diametro del agujero

LLIaiiGbl CTONOPHbIE 3N1ACTUYHbIE C BHYTPEHHUMU
3yObsiMu

Elastic internal lockwashers

Rondelles d’arrét élastiques a denture intérieure
Elastischer Sicherungsblech mit Innenverzahnung
Arandelas elasticas de fijacion con dentado interior

*OnameTp cTepxHs

LLIait6Gbl CTOMOPHbIE C BHYTPEHHUMU 3YObAMU
Internal lockwashers

Rondelles d’arrét a denture intérieure
Slcherungsblech mit Innenverzahnung
Arandelas de fijacién con dentado interior

N2 mm !
d* D t
00001-0026051-71 4 84 |05 fa)
00001-0026052-70 5 94 10,6
00001-0026053-70 6 |111,3 | 0,7
00001-0026055-70 8 1143 |10,8

*[nameTp CTepXxHs
*Stem diameter
*Diameétre de la tige
*Schaftdurchmesser
*Diametro del vastago

Ne mm t
d D t
00001-0025980-70 | 4 11 | 0,6
00001-0025981-71 5 18 | 0,8
00001-0025982-71 6 16 | 0,9 Q
00001-0025983-71 8 16 | 0,9
00001-0025984-71 8 22 | 1,2
00001-0025990-71 6 14 | 0,7
00001-0025991-71 5 12 1 0,8
00001-0025995-71 6 18 | 1,0

*Stem diameter
*Diametre de la tige
*Schaftdurchmesser
*Diametro del vastago

LLIaObl cTONOPHbIE
Lockwashers
Rondelles d’arrét
Sicherungsblech
Arandelas de fijacién

LLlain6a cTonopHas ¢ HApPy>XHbIMU 3yObSIMU
External lockwasher

Rondelle d’arrét a denture extérieure
Sicherungsblech mit Aussenverzahnung
Arandela de fijacion con dentado exterior

Ne d*, mm
00001-0006153-71 5
00001-0006154-71 6

00001-0006156-71 8

*AnameTp CTepPXHS
*Stem diameter
*Diameétre de la tige
*Schaftdurchmesser
*Diametro del vastago

Ne¢ d, mm
00001-0010879-76 7 fo]
00001-0010880-76 9
Konbua ynopHbie aKcLeHTpu4yeckmne
Eccentric retaining ring
Bague de butée excentrique
Anschlag-Exzenterring
Anillo de tope excentrico
N2 d*, mm

HapyxHoe
External 00001-0010661-76 13
Extérieure 00001-0010664-76 16
AuBen 00001-0010690-76| 45
Exterior

* OnameTp Bana

* Shaft diameter

* Diametre d’'arbre

* Welledurchmesser

* Diametro del eje

N¢ d*, mm

BHytpenHee 00001-0010578-76| 20
Internal 00001-0010605-76| 52
Intérieure
Innen ¢ * OmameTp oTBEPCTUS
Interior

* Hole diameter
* Diamétre du trou
* Lochdurchmesser

* Diametro del agujero

- 397 -




3arnyLwkun YyaweyHbie

Cup stoppers

Obturateurs a cuvette
Schalenartige Verschlussstopfen
Obturador de taza

Ne d, mm

00001-0043282-01 10 o
00001-0043288-01 22
00001-0043289-01 25
00001-0043299-01 40

Konbua ynnotHutenbHble
Sealing rings

Baque d’étanchété
Dichtungsringe

Anilos de empaquetadura

Ne d, mm

00001-0003961-80 8
00001-0003963-80 12
00001-0003964-80 14

CKoObl Ang NpoBOAOB
Clips for wires

Etriers pour conducteurs
Kabelschelle

Grapas para cables

Ne a, mm

Ckob6a 3aXxumHas
Fastering clip
Etrier de fixation
Befestigungsbugel

00001-0045694-80 | 10,0
00001-0045696-80 | 12,5
00001-0045699-80 | 16,0
00001-0045701-80 | 20,0
00001-0045702-80 | 24,0

Grapa de presion
Ne d, mm

00001-0041843-71 2,5

Cko06a cTonopHas
Locking clip

Etrier d’arrét
Sicherungsbuigel
Grapa de fijacion

Ne¢ d*, mm

KHonka

Button
Clip @

Druckknopf
Boton
00001-0045664-80

00001-0010640-76 8

* InameTp Bana

* Shaft diameter

* Diametre d'arbre

* Welledurchmesser
* Diametro del eje

Mpoknapkun ¢
Gaskets
Joints 7%
Dichtungen O
Juntas %/ a

Ne mm

d D t

00001-0002600-60 | 8,20 14 | 1,0
00001-0002824-60 | 14,2 20 | 1,0
00001-0002844-60 | 10,2 16 | 1,5

LLINOHKN cermMeHTHbIe
Woodruff keys
Clavettes disques
Scheibenfedern
Chavetas de disco

.

Ne b, mm

00001-0002059-20 5

Cko06a ons BMHTOB CaMOHapes3aloLmX
Clip for self-tapping screws

Etrier pour vis taraudeuses

Bugel fur Selbstschneidende Schrauben
Grapa para tornillos autorroscantes

S

00001-0041897-76

Oepxatenb ¢pnaHueBbIA
Flanced retainer

Support de bride
Flanschhalter

Sujetador de brida

00001-0041885-80

- 398 -




XOMyTbl IEHTOYHbIE 006Ier4yeHHble XomyTbl MpepnoxpaHutenu
Lightened band clamps Clamps Fuses
Colliers a ruban allégés Colliers Fusibles
Bandbugel in Leichtbauweise Bandschelle Sicherungen
Abrazaderas de cinta aligeradas Abrazaderas Fusibles
% N2 I, mm 00001-0008580-90 8 %
m 00001-0010489-90 16
=S Q 100001-0045677-80 126,5
No o * Tok, amnep
. * Current, A
d* | * Intensité, A
* Strom, A
00001-0021700-90 16 138 * Corriente, A
00001-0021706-90 25 ]193
3aknenku /
Rivets
Rivets Dﬁ?\f\
Niete ‘N
* [nameTp wnaHra Remaches
* Hose diameter
* Diamétre de tuyau flexible Ne mm
* Schlauchdurchmesser d |
* Diametro del manguera
00001-0028419-90 4 6
XomMyTbl A1 PE3UHOBLIX LLJIaHrOB Namnbi
Clamps for rubber hoses Lamps
Colliers pour tuyaux en caoutchouc Ampoules
Gummischlauch-Spannbugel Lampen
Abrazaderas para mangueras de goma Lamparas
e - - 00001-0008577-90  5W
00001-0001685-90 | 12,0 RN /
00001-0001687-90 | 15,5 \& /j T
00001-0041481-90 21W

- 399 -




Ynnotuutenn

Seal

Joint d'étanchéité
Dichtungsprofil
Empaquetadura

21010-3724118-00

21030-3724128-10

21030-3724197-00

21082-3724118-00

21010-3724118-00

®Eoeo(p®

00006

APMATYPA XIryToB npOBOA4OB

WIRE HARNESS ACCESSORIES
ACCESSOIRES DES FAISCEAUX DE CABLES
KABELSTRANGEZUBEHOR

GUARNICIONES DE MAZO DE CABLES

MnactuHa
Plate
Plague

Platte
Placa /

21230-3724315-00

Ckoba
fastering

etrier
befestigungsbiigel
grapa

Ne

00001-0045694-80
00001-0045696-80
00001-0045698-80
00001-0045699-80
00001-0045701-80
00001-0045702-80

10
12
14
16
20
24

Wi
~ @
v 21010-3724322-00
G =

21210-3724402

/

- 400 -

TpyOka 3awuTHas
Protective tube
Tube de protection
Schutzrohr

Tubo protector

00001-0002499-80

XomyT
Clamp
Collier
Bandschelle
Abrazadera

Ne I, mm

21080-3401228-00 | 280

21100-3724321-00 | 102

21100-3724308-00 | 220

00001-0045679-80 | 75,5

00001-0045676-80 | 84,5
00001-0045677-80 | 126,5

]

\F < V2777

N
S
v

—~Z, 0@555 T
=

7
=L

&

T
TS

I




@ CAJIbHUKU
& OIL SEALS
@ GARNITURES D’ETANCHEITE

© DICHTRINGEN

@ RETENES
O603HauyeHne Pa3mepbl, MM Ockun3 MecTo ycraHoBiM Ha asTomMoowie | Kon-Bo
Designation Dimensions, mm Sketch Where installed Qty
Référence Cotes, mm Croquis Emplacement sur la voiture | Q-té
Bezeichnungen MaRe, mm Skizze Einbauort im PKW Stiickzah
Designacion Dimensiones, mm Croquis Instalatciéon en el automévil Cantidad
1 2 3 4 5
D=56
21010-1005034-01 d=40
B=7.,5
D=56
21010-1005034-02 d=40 MepenHuit koHel,
KOJieH4YaToro Bana
B=7.,5
Crankshaft front end
Bout avant du vilebrequin 1
Kurbelwellenstumpf, vorn
Extremo delantero del
D=56 ciguefial
21010-1005034-03 d=40
B=7
D=56
d=40
21214-1005040-00 B=7

1 2 4
D=90
21010-1005160-02 | d=68
B=10
3anHuii KOHeL, KoneH4aToro
D=90 Bana
21010-1005160-03 | d=68 Crankshaft rear end
B=10 s Bout arriére du vilebrequin
Kurbelwellenstumpf, hinten
Extremo trasero del ciguefial
D=90
2124-1005162-00 | d=70
B=9
Hacoc BogsHoi
D=36.8 Water pump
21080-1307013-00 | d=18,4 Pompe  eau
B=16,7
Wasserpumpe

Bomba de agua

- 401 -




1 2 3 4 5 1 2 3 4
-t B -
— A
D=56
21010-1307013-00 | p=36,6 A F 21010-1701210-00 | d=32
21010-1307013-01 | 4=17,5 B=10
o
21010-1307013-02 | B=20,3 a Ban BTOpW4HbIN KOPOOKU
. nepenau
21010-1307013-03 Y Hacos Bajkor .
Water pump Gearbox mainshaft
Y . 1 Arbre secondaire de la boite de
Pompe a eau vitesses
Wasserpumpe Hauptwelle
Arbol secundario de la caja de
Bomba de agua Cambios !
D=41 D=56
21073-1307013-00 | g=15,87 21010-1701210-01 d=32
B=20,6 B=10
B ~b—
- > W s Monyock 3apHero mocTa
T ///////”’”' npasas
D=47 21100-2301034-00 |  D=57 Rear axle drive shaft, RH
21010-1701043-00 | ¢= - - d=33,6 .
d=28 21100-2301034-01 (= § Demi-arbre D du pont AR
B=8 ()] ~ B=9 ] Ei
Eggelhea%BVHHbM KOPOGKU S | B)Alo| | Hinterachswelle re.
Gearbox clutch shaft ‘.ii\f?u%?%zgg?? Semieje del puente trasero der.
Arbre primaire de la boite de \\\\\ //////%
vitesses 1 ’
B B Getriebe-Eingangswelle - B -
b < Arbol primario de la caja de RIS
'S NN Cambios J VE Monyock 3aaHEro MocTa fiesas
7 R le drive shaft, L
D=47 21100-2301035-00 | D=57 ear axle drive shaft, LH
21010-1701043-01 | g=28 21100-2301035-01 [ d=33,6 |© Demi-arbre G du pont AR
B=8 B=9 Hinterachswelle Ii.
a Semieje del puente trasero izq.

- 402 -



4

21213-2301034-00

S
N
S

R
3
2
S
!

23
<

D%
53
0SS
55

S

%
%

R

|

V222

a%%%Y

AR
DA

io

21213-2303120-00

Kopnyc npasoro
BHYTPEHHEro wapHupa
(MOCT nepenHun

Inboard CV-joint, RH (front
axle)

Corps du joint homocinétique
intérieur D (train avant)

Gahéause vom rechten
beweglichen
Gelenk(Vorderachse)

Cuerpo de la junta
homacinética derecha(puente
delantero)

21210-2302052-00

D=68

d=35,8

B=12

FHLH
SO

20

Ban npuBoga 3agHero mocta
Transfer case output shaft to

rear axle

Arbre de transmission arriere

Vorderachsantriebswelle

Arbol de mando del puente
trasero

.v
SR
B
b
%%
7

r
\>

-
S

LLlecTepHs BeayLas rnaBHoOM
nepegayn (MOCT nepeaHunin)

Final drive pinion (front axle)

Pi%non menant de rapg)ort de
couple conique (train avant)

Achsantriebritzel (Vorderachse)

Pifion conductor de la transmi-
sion principal (puente delantero)

21213-2301035-00

P
ot

TS

"

>

o

S
055
KR
Lotots
959%;
o9}
XSS
X

%
3
g
Ko

SR

-

21213-2303121-00

TR

<}

%9,

o
Y

2 I

2

K5
X XK g
oo’
X

Kopnyc nesoro BHyTpeHHero
LwapHupa (MoCT nepegHunii)

Inboard CV-joint, LH (front
axle)

Corps du joint homocinétique
intérieur G (train avant)

Gahause vom linken
beweglichen
Gelenk(Vorderachse)

Cuerpo de la junta
homaocinética‘izquierdo
(puente delantero)

21210-2302052-01

D=68

d=35,8

B=12

Ban npuBoga 3agHero mocta
Transfer case output shaft to

rear axle

Arbre de transmission arriere

Vorderachsantriebswelle

Arbol de mando del puente
trasero

LLlecTepHs BeayLasa rnaBHoOm
nepepayun (MOCT nepenHnin)

Final drive pinion (front axle)
Pignon menant ((:ie rapport Sje
couple conique (train avant
Achsantriebritzel (Vorderachse)

Pifion con_du?tor de la lgramsmi-
sion principal (puente delantero)

21230-1802216-00

D=68
d=35,8

B=12

SA

LLlecTepHs BeayLLas rnaBHoM
nepegayv (MOCT nepeaHnin)

Final drive pinion (front axle)

Pi%non menant de rapé)ort de
couple conique (train avant)

Achsantriebritzel (Vorderachse)
Pifién conductor de la transmi

- 403 -




21010-2402052-01

D=68

d=35,8

B=12

N A

Ban BenyLwmin Kopobkun
paspaToyvHom

Transfer case input shaft
Arbre primaire de boite de
transfert

Antriebswelle vom
Verteilergetriebe

Arbol motris de la caja de
transferencia

21230-1802120-00

D=68

d=35,8

B=12

2202

>

%

2
o
X

S

S

o NNNNN

%

L
5
AN
R
R

e %%,
TR
Q5%

X

0
0
0%

ol

f
%S
R
‘ol
%8
Ry

S

o2

LLlecTepHa Beayuias rnaBHom
nepegayv (MOCT 3agHui)

Final drive pinion (rear axle)

Pignon d’entrainement du cou-
ple conique (train arriere)

Achsantriebritzel (Hinterachse)

Pifién conductor de la transmi-
sion principal (puente trasero)

D

Ban npuBoga nepegHero
MocTa

Transfer case output shaft to
front axle

Arbre de transmission avant
Hinterachsantriebswelle

Arbol de mando del puente
delantero

21210-3103038-00

D=73,15

d=56
B=10

Crynuupl nepenHux konec
Front wheel hubs

Moyeux des roues avant
Radnaben

Cubos de las ruedas delanteras

21010-2402052-03

D=68

d=35,8

B=12

Ban npuBoga nepegHero
MocTa

Transfer case output shaft to
front axle

Arbre de transmission avant
Hinterachsantriebswelle

Arbol de mando del puente
delantero

LLlecTepHsa Beaywias
rnaBHoOW nepenayn (MocT
3a4HUI)

Final drive pinion (rear axle)

Pignon d’entrainement du
couple conique (train arriére)

Achsantriebritzel
(Hinterachse)

Pifin conductor de la
transmision principal (puente
trasero)

21010-3401023-00

D=43
d=28
B=10

Ban cowwkmn

Pitman arm shaft

Arbre de la bielle pendante
Lenkstockhebelwelle

Arbol del brazo de mando

21010-3401026-00

D=37
d=19
B=10

Ban pyneBoro mexaHuama
Steering mechanism shaft

Arbre de direction

Schnecke

Arbol del mecanismo de direccion

- 404 -




Catalogue LADA 4x4 12.2008

14 13 15 16 17 18 16 10 19 11 20 12 29 22 7 13 23

13

Cxema pacnonoXXeHus NoALIUNMNHUKOB KauyeHUs
Bearing Layout
Schéma d’emplacement des roulements
Anordnung der Walzlager
Esquema de disposiciéon de los cojinetes

- 405 -



@ NOALWUNMHUKN KAYEHUSA

@ ANTIFRICTION BEARINGS

@ ROULEMENTS

© WALZLAGER

© COJINETES DE CONTACTO RODANTE

21010-1701068-01

6-156704E1

21070-1701068-00

6-156704E2

21070-1701068-02

6-156704E2

250

@20

Ban npoMexxyTo4HbIA KOpoOkK nepeaay
(onopa nepeaHss)

Gearbox countershaft (front support)

Arbre intermédiaire de boite de vitesses
(palier avant)

Vorgelegewelle (Lagerung vorne)

é_rbol intermediario de la caja de cam-
i0s

Ne no O603HaueHme
cxeme BA3 /M3 MecTo ycTaHoBKM Ha
Scxus aBTOMOGHNG Kon-s0
Ref. No. Designation
in diagram VAZ | GPZ Sketch Where installed Qty
Rep. sur Reéférence Croquis . Q-te
schema VAZ | GPZ Emplacement sur la voiture
Skizze ) ) Stickzahl
N It. Bezeichnungen Einbauort im PKW
Schema VAZ | GPZ Croquis y L Cantidad
) ) Instalatcion en el automovil
N.°en Designatcion
esquema VAZ | GPZ
1 2 3 4 5
- 1T
g
21010-1601182-01 g
360708K3L19 N 4
©
l ©
? Q MydTa BbIKNIOUEHNS
] cLiennenms
Clutch release sleeve
2 Manchon de débrayage 1
Ausriickkupplung
18 Manguito de embrague
21010-1601182-03 g
360708K6L17 Q o
3

21010-1701108-00
464904E

21010-1701108-01
464904E

21010-1701108-02

464904E

21010-1701108-04

464904E

Ban BTopn4Hb I KopoGKi nepeaq
(oropa repepHsisy)

Gearbox main shafts (front support)

Arbres secondaire de bofte de vitesses (palier
avant)

Getriebe-Hauptwelle (vordere Lagerung)

Arbol secundario de caja de cambios (apoyo
delantero)

21070-1701073-00

6-92705AEYLLN

21070-1701073-01

6-92705AEYLLN

21070-1701073-02

6-92705AEYLLN

Y

A

255

)

@25

Baribl MPOMEXyTOUHbIA U BTOPUYHBINA
KOpoGKM nepegay

Gearbox countershaft and mainshaft

Arbres intermédiaire et secondaire de
boite de vitesses

Haupt- und Vorgelegewellen

Arboles intermediario y secundario de la
caja de cambios

- 406 -




2 3 4
21010-1701033-01 Ban nepeuyHbIi KO?OéKM nepefad
6-50706AE1YLL1 19 Gearbox clutch sha

21010-1701033-02
6-50706AEYLLI1

21010-1701033-03
B6-50706AE2YLL1

21010-1701033-04
6-50706AEYLLI1

21070-1701033-00
6-50706EYLL1

275 -
@

Arbre primaire de boite de vitesses

Eingangswelle )

/t}rbol primario de la caja de cam-
ios

Ban nepsuuHbIit pasaaToyHoi
KOpOOKK

Transfer case clutch shaft

Arbre primaire de boite de transfert
Verteilergetriebe-Eingangswelle
Arbol primario de la caja de trans-
ferencia

21070-1701190-01
B6-50306AKYLLI1

21070-1701190-03
6-50306AK1YLLI1

Y

Ban BTOpUUHBI KOPOOKY Nepeaay
Gearbox mainshaft

Arbre secondaire de boite de
vitesses

Hauptwelle

Arbol secundario de la caja de
cambios

Al t(opnyc BHyTpeti;—ierO LuapHupa
MOCT nepeaHui
21070-1701190-04 o Inner join’t) body (front axle)
B6-50306KY2LLI1 ™ Corps de(joint homo)cinétique
\ intérieur (train avant
21070-1701190-05 :3 8 Innengelenkgehause (Vorderachse)
6-50306KYLL1 sl R Cuerpo de la articulacion interior
21070-1701190-06 I | | (puente delantero)
6-50306AKYLL1 Bayibl NEPBUYHbIA 1 MPOMEXYTOY-
HblVi Pa3AiaTOYHON KOPOOKM
21070-1701190-07 Transfer case clutch shaft and
6-50306AE5YLLI countershaft
Arbres primaire et intermédiaire de
boite transfert
Eingangs- und Vorgelegewellen
Verteilergetriebe
Arboles primario y secundario de
la caja de transferencia
Brok LuecTepeH nAToi cTynexn
21080-1701031-01 - 15 -
B66-42205AEM1LLI1 - 5th speed gear cluster
21080-1701031-02 Pignonnerie de 5-e
6-42205A1EYLL1
5-Gang-Zahnrader
21080-1701031-03 N )
6-42205A1E1YLLA ol R % Bloque de engranajes de la 5
) velocidad
21080-1701031-04 9
6-42205A1E1YLLA1 U5

1 2 3 4 5
Ban npomexyTouHbIit pa3aaToyHoi
23 KOpOOKY (oropa nepeaHss)
21213-1802092-00 D T Torque countershaft (front mounting)
6-12507A8Y 3 Arbre intermédiaire de boite transfert
9 x| | (palier avant) 1
21213-1802092-01 | v
6-12507E1Y P~ Vorgelegewellen Verteilergetriebe
e | | (vordere Lagerung)
21213-1802092-02 l Arbol secundario de caja de transferen
- I J -
B6-12507AEMYLL cia (apoyo delantero)
028
LLlapHupb! kapAaHHble
- Universal joints
10 | 51211-2202025-00 @[ | Aticulations & cardan 16
Kardangelenke
~—~——— Atriculaciones del cardan
- 819,05
D=62
d=33
21010-2403036-00 B=16
6-7707Y
- B - Kopobka audhchepeHumana nepesHero
21010-2403036-01 1 3a[iHero MOCToB
6-7707Y A o
13 Front and rear axel differential carrier
21010-2403036-02 © Boite de differenciel des trains avant et
6-7707Y ‘ arrigre 4
o Ausgleichgehause Vorder- und
I_A]— Hinterachse

21230-2303036-00

LM78349-LM783410A

D=62
B=16,7

Caja diferencial de los puentes
delantero y trasero

- 407 -




1 2 3 4
21210-2403080-00
6-180508AK2YL19 Monyocs 3apHero mocTa
N Rear-axle shaft
14 B%m , :§] Demi-arbre de train arriere
- o K .
2 Achswelle hinten
SN\ vl
21210-2403080-02 Palier del eje trasero
76-180508AYCOLLI
Kopobka audcbepeHumana pasga-
TOYHOW KOPOOKY (Onopa nepesHss)
21213-1802168-00 1 Transfer case differential carrier
B6-50209AK2LLI1 (front support)
18 21213-1802168-01 0 Boitier de differentiel de boite de
6-50209AKYLL1 eé transfert
21213-1802168-02 Differentialgehause (vordere
6-50209AK2YLL1 Lagerung)
Caja del diferencial de la caja de
transferencia(apoyo delantero)
B 292 Ban pynesoro MexaHuama
_ Steering mechanism shaft
19 | 21050-3401120-00 Arore de direction

237,5

<220

Schnecke
Arbol del mecanismo de direccion

1 2 3 4
16
E
21010-1307027-00 o
6-330902C17 ™
230 ’
Hacoc BoasaHom
Water pump
23 Pompe a eau
Wasserpumpe
Bomba de agua
<« P30
- P16
21010-1307027-01
6-330902EL19
21010-1307027-03
6-4224903EC30
21230-1307027-00 3
6-1HP16115EKC30
|
21230-1307027-01
6-1HP16115K1EL19

- 408 -




2 3 4 5 1 2 3 4
Ban nepsuuHbIA KOPOBKM Nepeay
21010-1701031-00 (onopal?'lepe,uHﬂﬂ) P P
B6-180502K1YC9 D=35 Gearbox clutch shaft B
B6-180502E1YC9 B=14 Arbres primaire de boite de vitesses | 1 6-305101 7005
2101-1701031-02 (palier avant)
B6-180502K1YCOLLl B Getriebe-Eingangsswelle (vordere 21213-1802208-01 -
2101-1701031-03 | Lagerung) 6-305LLI1 a
6-180502YC9OLLI1 % Arbol primario de caja de cambios
////(//l//////' (apoyg delantero) ! 21213-1802208-02 AN |
7 [ —
R B h Y Onopa Bana kapAaHHoro npoMexy- B6-305LU1
21050-2202094-00 s TOYHOrO 3aAHero (Tonsko Ans 2131)
B6-180505YC17LU1 \\\\\\\\\\\\\\\\\ 21213-1802208-03
21050-2202094-01 | A 21933{ Pr?Pe"er shaft support (for 6-305KLL 1 D=62
6-180505Y1C17LL1 only) 16 d=25
21050-2202094-02 Palier de I'arbre de transmission 21213-1802208-04 B=17
B6-180505Y2C17LLA D=52 ?1t§r1n)1edlalre arriere (seulement pour | 1 6-305E5LL1
21050-2202094-03 d=25
6-180505YC17LLI1 B=18 Lager der Zuisohengelenkelle, in- 56
21050-2202094-04 I ——
. . . Kopobka epeHLnana pasgaroy-
6-180505Y1C17LL1 tApoyo d(el Trbol ctardan |r;t1e:;r1n)edlo | 0 HOVIp Ko?)oélﬁ'ﬁ%’né’p ;Lstgﬂﬂmp) faTou
rasero (solamente para
P i Torque converter differential carrier (rear
LLlecTepHs Beaywas nepeaHero 1 mounting)
3AHETO MOCTOB (0M0pa NP 21213-1802208-00 | & ‘ Boitier de différentiel de boite de trans-
; ; Front and rear axle drive pinion 6-3205 fert (palier arriere
210 %-27‘;(())25?/25 % D=6/ (front support) 0 Diffe(:antial ehéus)e (hintere
alos S P et | 2 Pl
21010-2402025-10 L - Caja del diferencial de la caja de trans-
. B Antriebsritze! Vorder- und D=52 ja c /
6-7705Y - - Hinterachse (Lagerung vor) Bd_:22056 ferencia (apoyo trasero)
Pinon conductor de los ejes delan- e
tero y trasero (apoyo delantero)
© LLlecTepHs Beaywas nepeaHero 1
3a[iHEro MOCTOB (onopa 3afHss) B
[} >
Front and rear axle drive pinon
21010-2402041-00 (rear suppor) 21213-1802189-00 227
6-7807Y Pignon menant de trains avant et 2 B6-209ALLI1
D=73 arriere (palier arriere) kel
21010-2402041-10 d=35 Antriebsritzel Vorder- und - - Qo N
6-7807Y B=27 Hinterachsen (hintere Lagerung) 17 21 261_201982%2&8”&1 & “
Pinon conductor de los puentes | — |
delantero y trasero (apoyo trasero) 91213-1802189-02
6-209AYLLI1
21210-3103020-10 D=68 CTynuua nepegHero koneca D=85
6-2007108A d=40 Front wheel b 4 d=45
21210-3103020-11 B=19 Voorradnabe - an B=19
6-2007108A Cubo de la rueda delantera

- 409 -




20

21010-3401122-00

996905-01
21010-3401122-01

996905-01
21010-3401122-02

996905-01
21010-3401129-00

996805-97
21010-3401129-01

996805E1-97
21010-3401129-02

996805E1-97
21010-3401129-03

996905E1-97

D=47
B=9

A

21

21010-3401123-00

996805-01
21010-3401123-01

996805-01
2101-3401123-02
996805-01
21010-3401129-00

996805-97
21010-3401129-01

996805E1-97
21010-3401129-02

N

996805E1-97
21010-3401129-03

996805E1-97

D=50
B=16

YepBsik pyneBoro MexaHuama (onopa
BEPXHSS)

Steering mechanism warm (upper sup-
port)

Vis sans fin de direction (palier
supérieur)

Lenkschnecke (obere Lagerung)

Sinfin del mecanismo de direccion
(apoyo superior)

Yepasik pynesoro mexaHnsma (onopa
HVDKHSS)

Steering mechanism warm (lower sup-
port)

Vis sans fin de direction (palier inférieur)
Lenkschnecke (untere Lagerung)

Sinfin del mecanismo de direccion
(apoyo inferior)

- 410 -



HOMEPHOW YKASATEJIb

OLIST OF SPARE PARTS
©@ INDICATEUR NUMERIQUE
© NUMMERVERZEICHNIS

© INDICADOR NUMERICO

Hom.petann Unp.vnn. n.

Part N. Index It.
1 2 3
00001-0001586-01 A100 6
00001-0001685-90 A220 1
00001-0001685-90 A230 16
00001-0001685-90 B301 6
00001-0001687-90 A230 5
00001-0002059-20 A120 7
00001-0002570-60 D130 4
00001-0002600-60 A510 20
00001-0002697-50 A101 16
00001-0002699-50 A101 17
00001-0002800-60 D130 11
00001-0002824-60 A510 24
00001-0002844-60 A150 8
00001-0002844-60 C210 14
00001-0003763-01 B530 13
00001-0003961-80 A220 21
00001-0003961-80 A600 15
00001-0003963-80 C120 14
00001-0003964-80 A230 3
00001-0004445-11 E120 12
00001-0005164-70 A120 2
00001-0005164-70 A200 14
00001-0005164-70 A220 10
00001-0005164-70 A320 2
00001-0005164-70 A600 13
00001-0005164-70 B110 13
00001-0005164-70 B111 17
00001-0005164-70 B150 4
00001-0005164-70 B230 7
00001-0005164-70 B240 4
00001-0005164-70 B302 19
00001-0005164-70 B340 10
00001-0005164-70 B510 13
00001-0005164-70 B530 12
00001-0005164-70 Cil11 14
00001-0005164-70 C130 19
00001-0005164-70 C170 6
00001-0005164-70 C171 1

1 2 3 1 2 3 1 2 3 1 2 3
00001-0005164-70 C172 3 00001-0005168-70  B530 19 00001-0005196-01 D111 1 00001-0009021-21  C130 17
00001-0005164-70 D100 15 00001-0005168-70  B540 12 00001-0005196-01 K120 3 00001-0009021-21 C170 5
00001-0005164-70 K130 12 00001-0005168-70 D210 12 00001-0005196-01 M101 19 00001-0009021-21 C171 5
00001-0005164-70  M360 6 00001-0005168-70 D220 2 00001-0005196-01  M200 4 00001-0009021-21 C172 2
00001-0005164-71  B200 27 00001-0005168-70 D230 2 00001-0005200-01 B510 3 00001-0009021-21 Y100 9
00001-0005166-70  A010 3 00001-0005168-70 D231 2 00001-0006153-71 K100 2 00001-0009022-21  A320 1
00001-0005166-70  A400 6 00001-0005168-70 D250 3 00001-0006154-71  E110 16 00001-0009022-21  A330 9
00001-0005166-70  A430 11 00001-0005168-70 D300 15 00001-0006154-71 K230 10 00001-0009022-21  A500 3
00001-0005166-70  A440 8 00001-0005168-70  M411 9 00001-0006154-71  M320 25 00001-0009022-21  E110 20
00001-0005166-70  B110 1 00001-0005168-70  M440 5 00001-0006154-71  M330 20 00001-0009022-21  M330 21
00001-0005166-70 B11l 1 00001-0005170-70  A010 12 00001-0006156-71 K130 2 00001-0009022-21  M360 7
00001-0005166-70  B11l1 13 00001-0005170-70  B100 6 00001-0007259-11  A200 12 00001-0009024-21  A101 9
00001-0005166-70  B200 14 00001-0005170-70  B150 7 00001-0007259-11  B100 1 00001-0009024-21  A110 11
00001-0005166-70  B290 4 00001-0005170-70  B211 3 00001-0007259-11  E110 12 00001-0009024-21  A140 4
00001-0005166-70 B291 1 00001-0005170-70  B500 4 00001-0007259-11  E310 5 00001-0009024-21  A600 12
00001-0005166-70  B300 2 00001-0005170-70  B510 2 00001-0007259-11 Y100 13 00001-0009024-21 M121 13
00001-0005166-70  B301 4 00001-0005170-70 D200 12 00001-0007342-01  A310 7 00001-0009024-21  M320 26
00001-0005166-70  B302 10 00001-0005170-70 D201 12 00001-0007342-01 B110 22 00001-0009028-21  A520 7
00001-0005166-70  B330 15 00001-0005170-70 D210 1 00001-0007342-01 C170 8 00001-0009028-21  C130 12
00001-0005166-70  B402 10 00001-0005170-70 D300 3 00001-0007343-01 B100 9 00001-0009030-21 A220 9
00001-0005166-70  B510 10 00001-0005170-70 D311 3 00001-0007343-01  C230 13 00001-0009030-21  A520 10
00001-0005166-70 C111 11 00001-0005171-71  M430 18 00001-0007343-01 M200 6 00001-0009032-21 B230 35
00001-0005166-70 C130 2 00001-0005171-71  M440 3 00001-0007346-01 D120 13 00001-0009032-21  E100 14
00001-0005166-70 D100 8 00001-0005174-70 D141 22 00001-0007346-01 D150 1 00001-0009776-11  C170 15
00001-0005166-70 D160 4 00001-0005192-01 E100 2 00001-0007912-11 D141 2 00001-0009776-11 C171 22
00001-0005166-70 D220 8 00001-0005193-01  M420 9 00001-0007912-11 K300 17 00001-0009776-11  C172 17
00001-0005166-70 D230 8 00001-0005194-01  A101 8 00001-0007914-11 D210 3 00001-0009776-11  M340 4
00001-0005166-70 D231 8 00001-0005194-01  A230 14 00001-0007922-11 D150 6 00001-0009778-21 D130 14
00001-0005166-70 D240 9 00001-0005194-01 D130 17 00001-0007934-11 D120 14 00001-0009778-21 K230 8
00001-0005166-70 K130 9 00001-0005194-01  E310 4 00001-0007940-11  A200 5 00001-0010489-90 K330 9
00001-0005166-70  M140 14 00001-0005194-01  M100 21 00001-0007940-11  A201 8 00001-0010578-76  B120 9
00001-0005166-70 M410 21 00001-0005196-01  All10 16 00001-0008580-90 K330 9 00001-0010605-76  B411 10
00001-0005166-70 M411 21 00001-0005196-01  A310 3 00001-0009020-21  B150 5 00001-0010640-76  C171 6
00001-0005168-70  A010 8 00001-0005196-01  A400 11 00001-0009020-21  E110 15 00001-0010640-76  C172 4
00001-0005168-70  A220 13 00001-0005196-01  A410 11 00001-0009020-21 M121 16 00001-0010661-76  B230 11
00001-0005168-70  B110 17 00001-0005196-01  A430 17 00001-0009020-23 M100 22 00001-0010664-76  B320 19
00001-0005168-70 B111l 21 00001-0005196-01  A440 3 00001-0009020-23 M110 14 00001-0010664-76  M111 13
00001-0005168-70  B200 11 00001-0005196-01  B402 9 00001-0009020-23 M111 11 00001-0010690-76  B320 7
00001-0005168-70  B300 10 00001-0005196-01  C130 13 00001-0009021-21  A110 24 00001-0010879-76  B130 3
00001-0005168-70  B301 15 00001-0005196-01  C170 7 00001-0009021-21  A220 15 00001-0010880-76  B330 8
00001-0005168-70  B500 2 00001-0005196-01 D110 1

- 411 -




Hom.petanun Wup.vnn. n.
Part N. Index It.
1 2 3
00001-0011953-70 A200 6
00001-0011953-70 A201 9
00001-0011954-70 C170 14
00001-0011954-70 C171 21
00001-0011954-70 C172 16
00001-0011954-70 M400 5
00001-0011974-73 Al110 23
00001-0011977-73 A101 2
00001-0011977-73 Al110 8
00001-0011977-73 A140 3
00001-0011977-73 A150 12
00001-0011977-73 A220 16
00001-0011977-73 A350 7
00001-0011977-73 A500 4
00001-0011977-73 A520 11
00001-0011977-73 A610 13
00001-0011980-73 A101 11
00001-0011980-73 Al110 2
00001-0011980-73 A330 12
00001-0011980-73 A410 1
00001-0011980-73 A420 6
00001-0011980-73 A500 6
00001-0011980-73 A610 3
00001-0011980-73 A620 10
00001-0011980-73 A621 10
00001-0011980-73 A630 2
00001-0011980-73 A631 2
00001-0011980-73 K140 2
00001-0011981-73 A200 2
00001-0011981-73 A201 2
00001-0011983-73 A010 17
00001-0011983-73 K150 2
00001-0011987-70 B221 2
00001-0012347-21 D250 2
00001-0013070-21 D250 5
00001-0013438-21 B540 13
00001-0013438-30 D220 6
00001-0013438-30 D230 6
00001-0013438-30 D231 6
00001-0013438-33 B530 10
00001-0015000-21 B200 26
00001-0015000-21 B302 20
00001-0015000-21 B510 14
00001-0015002-21  Al110 6
00001-0019444-01  Al110 20
00001-0019475-00 A430 10

1 2 3 1 2 3 1 2 3 1 2 3
00001-0021643-11 D141 23 00001-0025982-71  M390 5 00001-0026053-70  E300 8 00001-0026470-01  B402 16
00001-0021647-11  A010 9 00001-0025982-71  M410 5 00001-0026053-70  M130 18 00001-0026470-01  M410 20
00001-0021647-11  A220 12 00001-0025982-71  M411 4 00001-0026053-71  A210 26 00001-0026470-01 M411 20
00001-0021647-11  B200 12 00001-0025983-71  M120 17 00001-0026053-71  C120 1 00001-0028419-90 M160 27
00001-0021647-11  B300 11 00001-0025983-71  M170 13 00001-0026053-71 M121 14 00001-0028419-90 M390 12
00001-0021647-11  B301 16 00001-0025983-71  M330 7 00001-0026053-71  M180 14 00001-0032718-01 K110 1
00001-0021647-11  B530 20 00001-0025983-71  M430 13 00001-0026053-71  M200 11 00001-0032739-01  M320 10
00001-0021647-11 D210 11 00001-0025983-71  M440 15 00001-0026055-70 K300 7 00001-0032739-01  M330 10
00001-0021647-11 D220 1 00001-0025984-71  B402 18 00001-0026055-70  M120 7 00001-0032739-01  M390 13
00001-0021647-11 D300 16 00001-0025984-71  M390 9 00001-0026055-70  M130 7 00001-0032740-01  E220 3
00001-0021647-21 D220 10 00001-0025984-71  M430 4 00001-0026055-71  E120 7 00001-0032740-11  M400 3
00001-0021647-21 D230 1 00001-0025984-71  M440 20 00001-0026069-70  B210 2 00001-0032742-01 K200 6
00001-0021647-21 D231 1 00001-0025990-70 M261 11 00001-0026111-50  M150 7 00001-0032760-01  M200 12
00001-0021647-21 D250 4 00001-0025990-70 Y100 10 00001-0026111-50  M190 6 00001-0032760-01  M260 11
00001-0021647-21 K150 1 00001-0025990-71  M260 12 00001-0026122-50 M100 23 00001-0032760-01 M261 10
00001-0021700-90  A330 14 00001-0025990-71  M340 5 00001-0026122-50 M150 16 00001-0032762-01  M100 6
00001-0021700-90  A510 1 00001-0025990-71  M340 5 00001-0026297-01 D300 14 00001-0032762-01 M101 7
00001-0021700-90  B110 15 00001-0025990-71  M410 16 00001-0026378-01  M400 4 00001-0032762-01  M130 17
00001-0021700-90 B111l 19 00001-0025990-71  M411 16 00001-0026381-01  E100 20 00001-0032762-01  M170 10
00001-0021700-90 Ci111 10 00001-0025991-70  E100 11 00001-0026381-01  M160 16 00001-0032762-01  M180 15
00001-0021706-90  A510 11 00001-0025991-70 M170 5 00001-0026381-01 M410 2 00001-0032764-01  A120 1
00001-0021706-90  A600 1 00001-0025991-70  M430 20 00001-0026381-01 M411 2 00001-0032766-01  E300 7
00001-0024301-21  B200 19 00001-0025991-70  M440 21 00001-0026386-01  A220 14 00001-0032799-11 M120 8
00001-0024307-21  A140 2 00001-0025991-71  M190 18 00001-0026386-01  B100 14 00001-0032992-01  E200 6
00001-0024308-21  A140 19 00001-0025991-71  M195 1 00001-0026386-01  C230 14 00001-0032992-01  M340 8
00001-0025550-20  A130 8 00001-0025991-71  M320 16 00001-0026386-01 D110 5 00001-0032992-01 M350 2
00001-0025741-11 D130 13 00001-0025991-71  M330 16 00001-0026386-01 D120 10 00001-0033037-11  B210 1
00001-0025742-11  C130 9 00001-0025991-71  M360 1 00001-0026386-01 D210 13 00001-0033037-11  M170 12
00001-0025742-11 D130 16 00001-0025991-71  M370 1 00001-0026397-01  A330 10 00001-0033091-05 C170 19
00001-0025742-11  M100 4 00001-0025991-73 M161 15 00001-0026406-01  M110 12 00001-0033112-01 D100 23
00001-0025742-11 M101 5 00001-0025991-73  M190 15 00001-0026406-03  M100 19 00001-0033112-07 M180 4
00001-0025745-11 D110 9 00001-0025991-77 M151 10 00001-0026406-03 M111 9 00001-0035166-11  A410 7
00001-0025745-11 D111 8 00001-0025995-71  A230 18 00001-0026427-01  M200 8 00001-0035166-21  A010 14
00001-0025745-11 D120 9 00001-0025995-71  E300 6 00001-0026437-01  A600 14 00001-0035167-21  B302 17
00001-0025748-11 D150 11 00001-0025995-71  M200 16 00001-0026437-01  C200 4 00001-0035168-30  A410 8
00001-0025748-11 D230 13 00001-0025995-71  M370 7 00001-0026437-01  E100 15 00001-0035173-21  B200 15
00001-0025748-11 D231 10 00001-0026051-70  A200 16 00001-0026437-01  M360 8 00001-0035175-11 M101 20
00001-0025748-11 D240 1 00001-0026051-71  E120 11 00001-0026444-01  A200 13 00001-0035325-21  B510 6
00001-0025749-21  B310 9 00001-0026051-71 K110 2 00001-0026444-01  A210 2 00001-0035326-21  B510 5
00001-0025749-21  B320 11 00001-0026052-70  A230 1 00001-0026444-01  A211 17 00001-0035328-21  B510 4
00001-0025749-21  B520 13 00001-0026052-70 K300 2 00001-0026444-01  A212 2 00001-0035408-11  A610 16
00001-0025749-21  B540 8 00001-0026052-70 K330 6 00001-0026444-01  A220 8 00001-0035408-21  A150 13
00001-0025749-21 D200 6 00001-0026052-70  M130 11 00001-0026467-01  A010 20 00001-0035408-21  A610 12
00001-0025980-70  M190 10 00001-0026052-70  M320 9 00001-0026467-01  B300 1 00001-0035409-21  B230 16
00001-0025980-73  M195 5 00001-0026052-70  M330 11 00001-0026467-01  B301 3 00001-0035410-21  A101 4
00001-0025981-71 K200 7 00001-0026052-70  M390 14 00001-0026467-01  C111 20 00001-0035412-21  A101 4
00001-0025981-71 K230 7 00001-0026052-71  E220 4 00001-0026467-01  M100 27 00001-0035412-21  A610 12
00001-0025982-71 M121 15 00001-0026053-70  A211 8 00001-0026467-01 Y100 5 00001-0035433-21  A620 11
00001-0025982-71  M170 11 00001-0026053-70  A212 30 00001-0026469-01 D150 7 00001-0035433-21  A621 11

- 412 -




Hom.petaim  Uua.vnn. n. 1 2 3 1 2 3 1 2 3 1 2
Part N. Index M. “00001-0038321-01 A211 14 00001-0045677-80  B301 1 00001-0058962-11  B510 12 00001-0060440-30 D240

1 2 3 00001-0038321-01 A212 3 00001-0045677-80  C111 22 00001-0058962-11  C111 13 00001-0060441-30  A101

00001-0038321-01 A300 3 00001-0045677-80 D100 6 00001-0058962-11 C120 2 00001-0060441-30 K140

00001-0035433-21  B302 9 00001-0038321-01  A430 9 00001-0045677-80 K210 6 00001-0058962-11  C130 20 00001-0060442-21  B111
00001-0035434-21  A420 4 00001-0038321-01 B230 28 00001-0045677-80 K300 13 00001-0058962-11  C171 2 00001-0060448-21  A440
00001-0035434-21  B200 21 00001-0038321-01 ~ E100 16 00001-0045694-80  A430 3 00001-0058962-11  E300 5 00001-0060450-21  A500
00001-0035435-21  A400 4 00001-0038321-01 K330 2 00001-0045694-80 M330 13 00001-0058962-11 K130 11 00001-0060451-21  A610
00001-0035435-21  A610 4 00001-0038321-01 M190 4 00001-0045696-80 M390 22 00001-0058962-11  M200 15 00001-0060454-21  A500
00001-0035435-21  B302 14 00001-0038321-01 M390 6 00001-0045699-80 M390 22 00001-0058962-11 M370 6 00001-0061008-11  A010
00001-0035435-21  B510 20 00001-0038321-01 M410 7 00001-0045701-80  A320 5 00001-0058962-11 M410 6 00001-0061008-11  A110
00001-0035436-21  A110 3 00001-0038321-01 M411 6 00001-0045702-80  A230 4 00001-0058962-11 M411 5 00001-0061008-11  A140
00001-0035437-21  A110 15 00001-0038322-01 ~ C111 4 00001-0045702-80  C111 5 00001-0058964-11  M320 15 00001-0061008-11  A400
00001-0035437-21  A620 13 00001-0038331-21 M190 2 00001-0047781-01 M340 14 00001-0058964-11  M330 17 00001-0061008-11  A410
00001-0035437-21  A621 13 00001-0038331-21 M340 3 00001-0051861-01 ~E100 19 00001-0058964-11 M360 2 00001-0061008-11  A420
00001-0035437-21  B302 22 00001-0038360-21  M390 29 00001-0051861-01 M160 28 00001-0058964-11  M370 2 00001-0061008-11  A430
00001-0035439-21  B302 4 00001-0038364-21  E110 10 00001-0051861-01 M410 1 00001-0058964-11  M430 21 00001-0061008-11  A440
00001-0035461-21  A620 5 00001-0040441-71 B310 15 00001-0051861-01  M411 1 00001-0058964-11  M440 22 00001-0061008-11  A610
00001-0035461-21  A621 5 00001-0040441-71 D400 11 00001-0051870-01 M410 23 00001-0059705-21 K150 10 00001-0061008-11  A620
00001-0035466-21  B200 10 00001-0040634-01 M350 9 00001-0051870-01  M411 23 00001-0059705-21 M440 6 00001-0061008-11  A621
00001-0037463-30  A620 ! 00001-0040893-01 ~E110 14 00001-0051873-01 M410 17 00001-0059707-21 A150 5 00001-0061008-11  A630
00001-0037463-30  A621 ! 00001-0041843-71  E100 5 00001-0051873-01  M411 17 00001-0059707-21  B500 1 00001-0061008-11  B110
00001-0038200-21  C130 8 00001-0041843-71 M140 1 00001-0055404-21  B211 4 00001-0059707-21 M411 8 00001-0061008-11  B111
00001-0038240-11 ~ B540 16 00001-0041843-71 M140 1 00001-0055404-21 D210 6 00001-0059707-30 €200 2 00001-0061008-11  B200 1
00001-0038241-11  A510 15 00001-0041843-71 M160 1 00001-0055405-21  B500 8 00001-0059709-21 K150 6 00001-0061008-11  B290
00001-0038241-11 €200 5 00001-0041843-71 M161 3 00001-0055407-21  A010 13 00001-0059713-21  A010 18 00001-0061008-11  B291
00001-0038241-11 ~ C210 11 00001-0041885-80 M190 13 00001-0055407-21  B150 8 00001-0060426-31 D100 11 00001-0061008-11  B300
00001-0038241-21  C230 L 00001-0041897-71  B230 3 00001-0055409-31 D311 5 00001-0060430-21  A630 3 00001-0061008-11  B301
00001-0038242-21  B520 17 00001-0041897-71  B330 7 00001-0055410-21 D311 2 00001-0060430-21  A631 3 00001-0061008-11  B302
00001-0038246-11  A210 1 00001-0041897-71 M150 2 00001-0055412-21 D300 23 00001-0060431-21 K140 3 00001-0061008-11  B330
00001-0038246-11 ~ A211 16 00001-0041897-71 M151 3 00001-0055413-21  B400 4 00001-0060431-21 M130 8 00001-0061008-11  B402
00001-0038246-11  A212 1 00001-0041897-76 K200 5 00001-0055413-21 B401 4 00001-0060433-21  A200 1 00001-0061008-11  B510
00001-0038246-11 €200 6 00001-0041897-76 ~ M160 20 00001-0055413-21  B402 6 00001-0060433-21  A201 1 00001-0061008-11  C111
00001-0038256-21  C130 14 00001-0041897-76 M161 12 00001-0055413-21  B410 8 00001-0060433-21  B402 19 00001-0061008-11  C130
00001-0038258-21  B140 4 00001-0041897-76 M170 2 00001-0055414-21  B150 10 00001-0060434-20 M200 5 00001-0061008-11  C171
00001-0038258-21  B141 1 00001-0041897-76 M190 5 00001-0055414-21 D300 10 00001-0060434-21 M120 16 00001-0061008-11 D100
00001-0038258-21 K120 4 00001-0041897-76 M195 2 00001-0055421-21 D310 8 00001-0060434-21 M410 22 00001-0061008-11 D160
00001-0038258-21 Y100 4 00001-0041950-76 ~ E110 8 00001-0055422-21 B100 17 00001-0060434-21  M411 22 00001-0061008-11 D220
00001-0038268-11 ~ B110 10 00001-0041950-76 K210 2 00001-0055422-21 D300 4 00001-0060434-21  M430 12 00001-0061008-11 K130
00001-0038318-01 ~ E100 6 00001-0042339-30 B320 18 00001-0058962-11  A101 1 00001-0060434-21 M440 14 00001-0061008-11 K140
00001-0038318-01  E110 1 00001-0042343-30  A100 7 00001-0058962-11  A110 7 00001-0060436-21  A100 11 00001-0061008-11 K300
00001-0038318-01  E300 14 00001-0042348-30  B221 5 00001-0058962-11  A150 11 00001-0060436-21  A400 8 00001-0061008-11  M140
00001-0038318-01 K100 3 00001-0043241-11 D141 13 00001-0058962-11  A230 15 00001-0060436-21 B510 11 00001-0061008-11  M430
00001-0038318-01 K200 12 00001-0043253-01  A110 25 00001-0058962-11  A230 19 00001-0060436-21 K150 8 00001-0061008-11  M440
00001-0038318-01 K230 9 00001-0043282-01  A120 9 00001-0058962-11  A610 14 00001-0060438-21 A400 5 00001-0061008-21  A330
00001-0038318-01 K310 6 00001-0043288-01 ~ A140 21 00001-0058962-11  B110 12 00001-0060438-21  A430 15 00001-0061008-21 D100
00001-0038318-01 ~ K330 10 00001-0043289-01 A100 3 00001-0058962-11  B11l1 16 00001-0060438-21 A630 9 00001-0061008-21 D220 7
00001-0038318-01 ~ M350 15 00001-0043299-01  A100 2 00001-0058962-11  B200 28 00001-0060439-21  A610 6 00001-0061008-21 D230 7
00001-0038321-01 ~ A201 16 00001-0043299-01 A420 3 00001-0058962-11  B230 6 00001-0060439-21 D160 6 00001-0061008-21 D231 7
00001-0038321-01  A210 3 00001-0045664-80 M150 14 00001-0058962-11  B302 18 00001-0060440-30 D220 9 00001-0061008-21 D240 8

- 413 -



Hom.petanm  WUua.vnn. n. 1 2 3 1 2 3 1 2 3 1 2
Part N. Index It 00001-0076710-01  A230 2 00002-0204136-01 C171 17 21010-1000104-41  A130 4 21010-1009070-00  A110
1 2 3 00001-0076710-01  A600 10 00002-0204136-01 M161 5 21010-1000104-42  A130 4 21010-1009140-00  A510
00001-0076710-01 K330 5 00002-0376749-01 D110 8 21010-1000104-43  A130 4 21010-1009146-00  A510
00001-0061015-11  B221 8 00001-0076710-01 M170 6 00002-0376749-01 D111 7 21010-1000104-44  A130 4 21010-1011015-00  A520
00001-0061015-11  B500 3 00001-0076711-01 D100 22 00002-0376749-01 D120 7 21010-1000104-45  A130 4 21010-1011021-00  A500
00001-0061015-11  B510 1 00001-0076711-01 M130 12 00002-0491283-10 D300 5 21010-1001075-00  A010 10 21010-1011032-00  A520 9
00001-0061015-11 D200 2 00001-0076711-01 M161 13 11110-1302060-00  A600 5 21010-1001076-00 A010 11 21010-1011040-00  A520 8
00001-0061015-11 D201 2 00001-0076711-01 M190 17 11110-1700022-00  B150 1 21010-1001101-00  A010 15 21010-1011052-00  A520 2
00001-0061015-11 D210 2 00001-0076711-01 M195 11 11110-2215034-00  B410 2 21010-1002040-00  A100 8 21010-1011058-00  A520 4
00001-0061015-11 D300 2 00001-0076711-01  M430 5 11110-2215034-00  B411 2 21010-1002042-00  A100 9 21010-1011060-00  A520 5
00001-0061015-21 ~ D120 4 00001-0076711-01 M440 19 11110-2215084-00  B421 5 21010-1002064-00  A110 12 21010-1011090-00  A520 3
00001-0061023-11  B110 21 00001-0076712-07 M160 3 11110-2215088-00  B410 3 21010-1003017-00  A140 6 21010-1011229-00 A500 10
00001-0061023-11  C170 12 00001-0076713-01 K200 4 11110-2215088-00  B411 14 21010-1003270-00 A101 14 21010-1011240-00  A500 2
00001-0061023-11  Cl71 19 00001-0076717-07 M160 6 11110-3722000-00 K330 8 21010-1003275-00  A101 3 21010-1011240-01  A500 2
00001-0061023-11  Cl72 14 00001-0076717-07 M190 16 11180-1104410-00  A220 5 21010-1003276-00 A101 13 21010-1011241-01  A500 8
00001-0061023-11  M330 8 00001-0076787-01 K300 3 11180-3101301-00 D410 1 21010-1005034-01  A110 10 21010-1012150-00  A510 27
00001-0061036-11  B100 > 00001-0076787-03 M161 17 11180-3101302-00 D410 3 21010-1005034-02 A110 10 21010-1014205-00 A510 14
00001-0061038-17  E300 1 00001-0076788-03 M160 25 11180-3101303-00 D410 3 21010-1005034-03  A110 10 21010-1014214-00 A510 10
00001-0061041-11  B400 1 00001-0076788-06 M100 24 11180-3101304-00 D410 3 21010-1005126-00 A120 14 21010-1014215-10 A510 25
00001-0061041-11  B401 1 00001-0076788-07 K220 8 11180-3101306-00 D410 3 21010-1005127-00 A120 15 21010-1014218-00 A510 21
00001-0061041-11  B402 3 00001-0076788-07 K220 8 11180-3101307-00 D410 3 21010-1005128-00 A120 16 21010-1014230-00 A610 17
00001-0061041-11 D110 2 00001-0076788-07 M160 21 11180-3101308-00 D410 3 21010-1005153-00  A110 19 21010-1108014-10  A310 9
00001-0061041-11 D111 2 00001-0076790-01 K230 5 11180-3101309-00 D410 3 21010-1005155-10  A110 17 21010-1108122-00 K310 8
00001-0061041-11 ~ M101 18 00001-0076790-01 M150 22 11180-3101310-00 D410 3 21010-1005160-02 A110 18 21010-1108124-00 M200 21
00001-0061050-11 D300 9 00001-0076790-01 M180 19 11180-3101311-00 D410 3 21010-1005160-03  A110 18 21010-1203031-00  A440 4
00001-0061050-11 D310 3 00001-0076790-07  M151 1 11180-3101312-00 D410 3 21010-1005183-00 A120 11 21010-1302060-00  A600 20
00001-0061051-11  B400 3 00001-0076790-07  M161 7 11180-3101313-00 D410 3 21010-1005183-01 A120 11 21010-1302065-00 A600 16
00001-0061051-11  B401 3 00001-0076792-03 M151 14 11180-3850010-00  A430 4 21010-1006016-00 A150 19 21010-1303017-00  A610 5
00001-0061051-11  B402 > 00001-0076793-06 M151 17 11180-3850010-00  A430 16 21010-1006018-00  A140 5 21010-1303042-00 A610 11
00001-0061051-11  B410 6 00001-0076793-07 M161 21 11180-8212060-00  M400 2 21010-1006018-00  A500 5 21010-1305026-00 A610 10
00001-0061096-11 ~ A510 19 00001-0076796-07 M180 10 21010-1000102-01  A120 17 21010-1006021-00  A150 3 21010-1306010-02 A610 24
00001-0061427-21 D200 > 00001-0076797-01 K200 3 21010-1000102-11  A120 17 21010-1006022-00  A150 4 21010-1307013-00  A620 3
00001-0061427-21 D201 > 00001-0076797-01 M100 10 21010-1000102-12  A120 17 21010-1006050-00  A100 4 21010-1307013-01  A620 3
00001-0076690-01 ~ E100 3 00001-0076797-01 M101 10 21010-1000102-13  A120 17 21010-1006082-00  A150 6 21010-1307013-02  A620 3
00001-0076690-01  M190 11 00001-0076797-07 C170 18 21010-1000102-14  A120 17 21010-1006098-00 A150 18 21010-1307013-03  A620 3
00001-0076690-01 ~ M195 4 00001-0076797-07 M130 20 21010-1000102-15  A120 17 21010-1007010-00 A140 14 21010-1307015-00 A620 12
00001-0076691-01  M150 15 00001-0076804-01 M150 23 21010-1000102-40  A120 17 21010-1007012-01  A140 11 21010-1307015-00 A621 12
00001-0076691-01 ~ M390 21 00001-0076804-01 M151 24 21010-1000102-41  A120 17 21010-1007020-00  A140 10 21010-1307024-01  A620 8
00001-0076691-07  M195 15 00001-0076806-01 K200 15 21010-1000102-42 A120 17 21010-1007021-00 A140 17 21010-1307024-01  A621 8
00001-0076700-01  E100 12 00001-0076806-06  M170 1 21010-1000102-43  A120 17 21010-1007022-00 A140 29 21010-1307027-00  A620 6
00001-0076700-01 K220 3 00001-0076808-01  B230 1 21010-1000102-44  A120 17 21010-1007023-00 A140 28 21010-1307027-01  A620 6
00001-0076700-01 K300 1 00001-0076808-01  B330 6 21010-1000102-45  A120 17 21010-1007025-00  A140 9 21010-1307027-03  A620 6
00001-0076701-01  M195 3 00001-0076808-01  M161 8 21010-1000104-10  A130 4 21010-1007028-00  A140 8 21010-1307045-00  A620 4
00001-0076701-01  M420 10 00001-0076808-01  M190 7 21010-1000104-11  A130 4 21010-1007032-20 A140 16 21010-1307045-00  A621 4
00001-0076702-01  M420 13 00001-0076809-01  M150 1 21010-1000104-12  A130 4 21010-1007032-22 A140 16 21010-1307046-00  A620 4
00001-0076705-01 ~ M160 15 00001-0076809-01 M151 2 21010-1000104-13  A130 4 21010-1007033-20 A140 12 21010-1308024-00  A630 1
00001-0076705-07  M150 12 00001-0076820-01 M120 4 21010-1000104-14  A130 4 21010-1007033-22  A140 12 21010-1308024-00  A631 1
00001-0076705-07  M160 10 00001-0076899-01  M180 8 21010-1000104-15  A130 4 21010-1007035-00 A140 13 21010-1311067-00  A600 7
00001-0076705-07  M190 14 00002-0204136-01  A410 12 21010-1000104-40  A130 4 21010-1009055-00 A510 18 21010-1601015-00  B150 6

- 414 -



Hom.petanmun Uup.vnn. n.
Part N. Index It.

1 2 3
21010-1601120-00 B150 3
21010-1601180-00 B140 5
21010-1601182-01 B140 6
21010-1601182-03 B140 6
21010-1601185-00 B140 8
21010-1601188-00 B140 7
21010-1601200-00 B110 19
21010-1601200-00 B111 23
21010-1601211-00 B110 23
21010-1601211-00 B111 24
21010-1601215-00 B110 18
21010-1601215-00 B111 22
21010-1602048-00 B100 16
21010-1602069-00 B100 13
21010-1602072-00 B100 12
21010-1602094-00 B100 11
21010-1602100-00 B100 2
21010-1602102-00 B100 3
21010-1602155-00 B110 24
21010-1602155-00 M110 16
21010-1602157-01 B110 9
21010-1602510-00 B110 8
21010-1602511-00 B130 5
21010-1602516-00 B120 6
21010-1602516-00 B130 6
21010-1602518-00 B130 7
21010-1602520-00 B130 8
21010-1602521-00 B130 9
21010-1602524-00 B110 20
21010-1602546-00 B120 8
21010-1602550-00 B120 7
21010-1602560-00 B110 14
21010-1602560-00 B111 18
21010-1602590-00 B110 6
21010-1602590-00 B111 7
21010-1602591-00 B130 2
21010-1602591-01 C150 9
21010-1602591-01 C210 6
21010-1602592-00 B130 1
21010-1602592-00 C150 10
21010-1602592-00 C210 5
21010-1602596-00 B110 7
21010-1602596-00 B111 8
21010-1602617-00 C140 1
21010-1602618-00 B120 4
21010-1602618-00 C140 2

1 2 3 1 2 3 1 2 3 1 2 3
21010-1602620-00 B120 5 21010-1701192-00 B310 17 21010-2202120-02  B410 5 21010-2402093-00 B520 6
21010-1700020-00 B302 21 21010-1701192-01  B210 4 21010-2401050-01  B530 3 21010-2402093-00 B540 14
21010-1700020-00 B510 22 21010-1701192-01  B310 17 21010-2402015-11  B540 10 21010-2402096-00  B520 6
21010-1701017-00 B200 17 21010-1701192-01  B520 2 21010-2402024-00  B520 7 21010-2402096-00  B540 14
21010-1701017-00 B302 25 21010-1701202-00 B200 16 21010-2402024-00 B540 1 21010-2402101-10  B540 11
21010-1701018-03  B200 6 21010-1701210-00 B210 17 21010-2402024-10  B520 7 21010-2403018-00  B550 3
21010-1701031-00 A120 10 21010-1701210-01  B210 17 21010-2402024-10  B540 1 21010-2403021-00  B550 4
21010-1701031-01  A120 10 21010-1701244-00 B210 21 21010-2402025-00  B520 9 21010-2403036-00  B550 1
21010-1701031-02  A120 10 21010-1701245-00 B210 20 21010-2402025-00 B540 3 21010-2403036-01  B550 1
21010-1701031-03  A120 10 21010-1702024-00 B240 3 21010-2402025-10  B520 9 21010-2403036-02  B550 1
21010-1701033-01  B210 6 21010-1702028-00 B240 5 21010-2402025-10  B540 3 21010-2403055-00 B550 5
21010-1701033-01  B310 4 21010-1702028-00 B340 11 21010-2402029-01  B520 15 21010-2403055-01 B320 22
21010-1701033-02  B210 6 21010-1702077-00  B240 10 21010-2402029-01  B540 9 21010-2403060-00  B550 7
21010-1701033-02 B310 4 21010-1702077-00 B340 7 21010-2402041-00 B520 8 21010-2403064-00 B540 19
21010-1701033-03 B210 6 21010-1702084-10 B240 8 21010-2402041-00 B540 2 21010-2403065-00 B520 19
21010-1701033-03 B310 4 21010-1702086-00 B240 1 21010-2402041-10  B520 8 21010-2403065-00 B540 18
21010-1701033-04 B210 6 21010-1702086-00 B340 13 21010-2402041-10  B540 2 21010-2403066-00  B520 18
21010-1701033-04 B310 4 21010-1702087-00 B240 2 21010-2402052-01  B310 6 21010-2403066-00  B540 17
21010-1701034-00 B210 7 21010-1702090-00 B200 4 21010-2402052-01  B320 14 21010-2802025-00 M410 15
21010-1701034-01  B210 7 21010-1702091-03  B200 2 21010-2402052-03  B320 14 21010-2802025-00 M411 15
21010-1701035-00 B210 10 21010-1702107-00 B240 12 21010-2402052-03  B540 5 21010-2808020-00 M420 8
21010-1701035-00 B520 4 21010-1702108-00 B240 13 21010-2402075-00  B520 14 21010-2904035-00 D240 4
21010-1701036-00 B200 8 21010-1702109-00 B240 7 21010-2402075-00  B540 4 21010-2904040-00 D240 3
21010-1701037-00 B210 8 21010-1702177-03  B200 20 21010-2402080-00  B520 6 21010-2904045-00 D240 2
21010-1701037-00 B520 5 21010-1703095-00 B230 12 21010-2402080-00  B540 14 21010-2904070-00 D230 10
21010-1701042-00 B200 9 21010-1703096-00 B230 4 21010-2402081-00  B520 6 21010-2904070-00 D240 13
21010-1701043-00 B210 9 21010-1703099-00 B230 5 21010-2402081-00  B540 14 21010-2904078-00 D230 11
21010-1701043-01  B210 9 21010-1703100-01  B230 2 21010-2402082-00  B520 6 21010-2904078-00 D240 14
21010-1701067-00 B211 5 21010-1703101-00 B230 19 21010-2402082-00  B540 14 21010-2904185-03 D230 9
21010-1701068-01  B211 1 21010-1703106-00 B230 22 21010-2402083-00  B520 6 21010-2904185-03 D240 12
21010-1701069-00 B211 2 21010-1703107-00 B230 23 21010-2402083-00  B540 14 21010-2904185-04 D230 9
21010-1701069-01  B211 2 21010-1703109-00 B230 24 21010-2402084-00  B520 6 21010-2904185-04 D240 12
21010-1701108-01  B210 12 21010-1703111-00  B230 25 21010-2402084-00  B540 14 21010-2904195-10 D210 15
21010-1701108-02  B210 12 21010-2201100-10  B320 13 21010-2402085-00  B520 6 21010-2904222-00 D210 8
21010-1701108-04 B210 12 21010-2201100-10  B520 11 21010-2402085-00  B540 14 21010-2904225-00 D200 3
21010-1701113-00 B220 14 21010-2201100-10  B540 6 21010-2402086-00  B520 6 21010-2904225-00 D201 3
21010-1701113-00 B310 19 21010-2201106-01  B310 8 21010-2402086-00  B540 14 21010-2904228-00  B500 9
21010-1701115-00 B220 5 21010-2201106-01  B320 12 21010-2402087-00  B520 6 21010-2904228-00 D200 4
21010-1701116-00 B220 8 21010-2201106-01  B520 12 21010-2402087-00  B540 14 21010-2904228-00 D201 4
21010-1701117-00 B220 6 21010-2201106-01  B540 7 21010-2402088-00  B520 6 21010-2904228-00 D210 7
21010-1701119-00 B220 7 21010-2201107-00  B400 6 21010-2402088-00  B540 14 21010-2905450-00 D220 4
21010-1701119-00 B310 1 21010-2201107-00  B402 7 21010-2402089-00  B520 6 21010-2905455-01 D220 3
21010-1701127-00 B220 10 21010-2202080-00 B411 8 21010-2402089-00  B540 14 21010-2906231-00 D310 1
21010-1701131-00 B220 9 21010-2202103-00 B411 12 21010-2402090-00 B520 6 21010-2912622-00 D250 7
21010-1701142-00 B220 11 21010-220210400 B402 15 21010-2402090-00  B540 14 21010-2912622-00 D300 20
21010-1701164-00 B220 2 21010-2202106-00  B402 14 21010-2402091-00  B520 6 21010-2912624-01 D300 17
21010-1701168-00 B220 1 21010-2202110-00  B420 9 21010-2402091-00 B540 14 21010-2912650-00 D300 21
21010-1701169-00 B220 4 21010-2202115-00 B420 8 21010-2402092-00  B520 6 21010-2912652-10 D300 18
21010-1701170-00 B220 3 21010-2202120-00 B410 5 21010-2402092-00  B540 14 21010-2915544-01 D310 2

- 415 -



Hom.petanun Wup.vnn. n. 1 2 3 1 2 3 1 2 3 1 2 3
Part N. Index It 21010-3401141-01 D141 4 21010-3512135-00 C130 11 21010-6205192-00 M320 6 21030-1203020-11  A430 6
1 2 3 21010-3401142-01 D141 4 21010-3512136-00 C130 10 21010-6205192-00 M330 5 21030-1203020-12  A430 6
21010-3401143-01 D141 4 21010-3704000-11 K110 3 21010-6205221-00 M200 17 21030-1203020-14  A430 6
21010-2915544-01 D311 4 21010-3401146-01 D141 4 21010-3704201-00 K110 4 21010-6205250-00 M320 21 21030-1203020-17  A430 6
21010-2915546-00 D310 9 21010-3401190-01 D141 4 21010-3704324-10 D100 16 21010-6205250-00 M330 18 21030-1203020-18  A430 6
21010-2915550-00 ~ D310 > 21010-3501059-00  C210 1 21010-3710200-00 K220 7 21010-6205251-00 M320 21 21030-1602010-00 B100 18
21010-2919013-01 D300 6 21010-3501060-00 €210 2 21010-3710200-00 K220 7 21010-6205251-00 M330 18 21030-1602078-00  B100 7
21010-2919030-10 D300 12 21010-3501133-00  C200 9 21010-3710200-10 K300 4 21010-6207032-00 M390 25 21030-1602084-00 B100 15
21010-2919042-10 D300 13 21010-3502035-00 €230 9 21010-3714000-00 K220 1 21010-6810052-00 M100 26 21030-1602568-00  B100 8
21010-2919088-00 D300 24 21010-3502038-00 C230 17 21010-3724060-00 K410 4 21010-6810052-00 M101 23 21030-1703088-00  B330 1
21010-2919105-10 D300 ’ 21010-3502051-01  C140 9 21010-3724118-00 M161 14 21010-6810052-00  M110 6 21030-1703103-00 B230 26
21010-2919108-10 ~ D300 8 21010-3502051-01 C150 & 21010-3724177-10 K130 10 21010-6810054-00 M110 7 21030-3403044-00 D100 13
21010-3003054-00 D160 4 21010-3502058-01  C150 4 21010-3724317-00  E220 8 21010-8101020-10  E110 4 21030-3403048-00 D100 24
21010-3003074-00 D120 12 21010-3502090-02 C230 16 21010-3724322-00 E120 2 21010-8101078-01 E110 22 21030-3505110-03 Cl11 17
21010-3003074-00 D160 2 21010-3502100-00  C230 4 21010-3726410-00 K330 4 21010-8101105-00 E110 11 21030-3508012-02  C170 3
21010-3003079-00 D160 3 21010-3502102-00  B130 4 21010-3802717-00  B290 9 21010-8101110-00  E110 6 21030-3508040-00  C170 9
21010-3003092-00 D150 8 21010-3502102-00  C230 6 21010-3802717-00  B291 7 21010-8101134-00 E110 23 21030-3508040-00 M151 15
21010-3003094-00 D150 4 21010-3502103-00  C230 5 21010-3802718-01  B290 8 21010-8101136-00 E110 24 21030-3508041-00  C170 2
21010-3003094-01 D150 4 21010-3502104-00  C230 7 21010-3802718-01  B291 6 21010-8101140-00  E110 5 21030-3510030-00  C111 1
21010-3003095-00 D150 3 21010-3505031-01  C140 6 21010-3808600-00  A610 8 21010-8101150-00 E110 18 21030-3712010-01 K200 8
21010-3003096-00 D150 9 21010-3505033-00 B130 10 21010-3808600-02  A610 8 21010-8101332-10 E110 21 21030-3712011-01 K200 8
21010-3003105-00 D150 10 21010-3505038-00  C140 4 21010-3901350-00 Y100 3 21010-8109137-00 M150 25 21030-3803138-00 K300 5
21010-3003106-00 D150 2 21010-3505039-00  C140 3 21010-5002090-00 7101 1 21010-8109137-00 M190 25 21030-3810310-00 A510 22
21010-3003134-00 D160 8 21010-3505092-00  B120 3 21010-5101129-00 C120 20 21010-8109140-00 E120 10 21030-5004028-00 M120 9
21010-3401010-00 D141 17 21010-3505094-00  B120 1 21010-5205050-00  E300 2 21010-8109143-00  E120 6 21030-5004028-00 M150 11
21010-3401018-00  B200 3 21010-3506073-00  B110 5 21010-5205055-00  E300 3 21010-8404160-00 M260 8 21030-5004028-00 M151 13
21010-3401018-00 D141 11 21010-3506073-00  B111 5 21010-5205150-00 E300 13 21010-8404160-00 M261 8 21030-5205065-01 E300 12
21010-3401023-00 D141 19 21010-3506073-00 C120 15 21010-5206066-00 M380 3 21010-8406010-00 M200 13 21030-6205012-10 M330 14
21010-3401026-00 D141 16 21010-3506078-00  A150 9 21010-5206066-00 M381 3 21010-8406034-00 M200 14 21030-6205013-10 M330 14
21010-3401047-00 D141 14 21010-3506078-00 C210 13 21010-5208106-00  E200 1 21010-8406142-02 M200 20 21030-8109142-00  E120 8
21010-3401054-03 D141 15 21010-3506091-00  C120 3 21010-5325054-00 M190 3 21010-8406156-00 M200 23 21030-8202018-00  M180
21010-3401055-00 D141 9 21010-3507034-00 C230 15 21010-5325062-00 M180 6 21010-8406161-00 M200 19 21030-8202020-00 M180
21010-3401056-00 D141 9 21010-3507035-00 C230 15 21010-6105238-00 M320 19 21010-8406161-00 M390 18 21030-8203206-00  M180
21010-3401057-00 D141 10 21010-3507036-00 C230 12 21010-6201035-00  M370 9 21010-8406162-00 M320 11 21030-8404114-00  M260
21010-3401058-00 D141 9 21010-3507037-00 C230 10 21010-6201039-00 M370 10 21011-3505102-00 C111 18 21040-3709612-00 K320 2
21010-3401059-00 D141 9 21010-3507038-00 C230 11 21010-6203220-00 M350 5 21011-6205180-00 M390 16 21040-3709612-01 K320 2
21010-3401063-00 D141 S 21010-3508037-00 C171 10 21010-6203221-00 M350 5 21011-6205197-02 M390 15 21040-3716175-00 K310 1
21010-3401076-01 D141 18 21010-3508037-00  C172 8 21010-6203232-00 M130 14 21011-8201050-10 M180 3 21040-6318015-00  E220 5
21010-3401082-00 D141 3 21010-3508075-00 C170 17 21010-6204020-01 M370 8 21011-8203010-00 M180 7 21040-6318022-00  E220 2
21010-3401122-00 D141 20 21010-3508075-00 C172 19 21010-6204066-00  M340 9 21012-3505090-00  B120 2 21040-6318060-01  E220 1
21010-3401122-01 D141 20 21010-3508076-00 C170 11 21010-6204066-00 M350 3 21015-1104150-00  A230 8 21040-6318102-10 E220 10
21010-3401122-02 D141 20 21010-3508076-00 C172 13 21010-6205094-00 M320 28 21020-3105064-00 Y100 8 21040-8217208-30  M135 7
21010-3401123-00 D141 8 21010-3508078-00 C170 13 21010-6205094-00 M330 24 21020-5101420-00 M410 9 21043-5607010-02 M170 7
21010-3401123-01 ~ D141 8 21010-3508078-00 C172 15 21010-6205127-00 M320 3 21020-5101420-01 M410 9 21043-5607120-00 M170 4
21010-3401123-02 D141 8 21010-3512116-01  C130 5 21010-6205127-00 M330 3 21020-6820062-00 M121 11 21044-1104054-10  A211 9
21010-3401129-00 D141 ! 21010-3512117-00  C130 7 21010-6205129-00  M320 2 21021-6824100-00 M120 2 21044-1104054-11  A211 9
21010-3401129-01 ~ D141 ! 21010-3512118-00  C130 6 21010-6205129-00  M330 2 21021-6824101-00 M120 2 21044-1104092-00  A420 8
21010-3401129-02 D141 ! 21010-3512125-00 C130 21 21010-6205150-01 M330 15 21021-6824130-00 M120 3 21050-1005054-00  A631 5
21010-3401129-03 D141 7 21010-3512132-00 C130 22 21010-6205151-01 M330 15 21030-1008021-00  A420 2 21050-1012005-00 A510 26

- 416 -



Hom.petanmun Uup.vnn. n.

Part N. Index It.
1 2 3
21050-1127020-00 A350 1
21050-1311065-00 A600 6
21050-1311090-00 A600 8
21050-1701026-01 B210 11
21050-1701112-00 B220 13
21050-1703088-10 B230 21
21050-2202078-00 B402 12
21050-2202078-00 B411 7
21050-2202094-00 B411 9
21050-2202094-01 B411 9
21050-2202094-02 B411 9
21050-2202094-03 B411 9
21050-2202094-04 B411 9
21050-2803142-00 M440 4
21050-3401060-00 D141 6
21050-3401120-00 D100 2
21050-3401126-00 D100 3
21050-3401160-00 D100 4
21050-3403010-10 D100 12
21050-3403070-00 D100 20
21050-3403072-01 D100 21
21050-3502040-00 C230 8
21050-3502043-00 C150 8
21050-3502044-00 C150 11
21050-3502048-00 C150 1
21050-3502050-01 C150 2
21050-3502053-00 C150 7
21050-3502054-00 C150 6
21050-3502056-10 C150 3
21050-3709310-00 K300 12
21050-3709310-01 K300 12
21050-3709604-00 K320 7
21050-3710010-03 K300 10
21050-3710010-04 K300 10
21050-3710349-00 K310 4
21050-3714010-00 K220 4
21050-3714014-00 K220 2
21050-3717010-00 K230 4
21050-3717012-00 K230 3
21050-3718349-00 K210 5
21050-3747010-01 K330 3
21050-3747010-02 K330 3
21050-3747010-03 K330 3
21050-3747210-22 K330 12
21050-3747210-23 K330 12
21050-3747210-28 K330 12

1 2 3 1 2 3 1 2 3 1 2 3
21050-3747210-58 K330 12 21061-6205132-00 M330 12 21070-1701073-02  B210 16 21070-1703210-00 B230 31
21050-5205065-00 E300 12 21061-8101195-00 E110 3 21070-1701073-02 B211 6 21070-1703218-00 B230 36
21050-5205070-01  E300 11 21070-1002064-00  A110 12 21070-1701092-00 B221 4 21070-1703240-03 B230 30
21050-6101250-00 M360 10 21070-1002064-01  A110 12 21070-1701092-01 B221 4 21070-2919110-00 D300 22
21050-6104064-00 M360 5 21070-1002064-02  A110 12 21070-1701094-00 B210 3 21070-2919110-01 D300 22
21050-6104064-00 M370 5 21070-1005155-00 A110 17 21070-1701176-00  B220 19 21070-3510030-00 C111 1
21050-6104072-00 M360 3 21070-1006082-00  A150 6 21070-1701183-00 B221 6 21070-3510430-00 C111 6
21050-6104072-00 M370 3 21070-1006082-01  A150 6 21070-1701184-00 B221 7 21070-3708010-01 K140 6
21050-6105194-00 M251 7 21070-1006082-02  A150 6 21070-1701184-01  B221 7 21070-3709608-01 K320 3
21050-6105196-00 M251 8 21070-1011021-00  A500 11 21070-1701190-01  B210 5 21070-3710200-01 K220 7
21050-6105204-00 M320 24 21070-1011021-01  A500 11 21070-1701190-01  B310 18 21070-3710200-01 K220 7
21050-6105204-00 M330 19 21070-1164034-01  A230 11 21070-1701190-01  B520 3 21070-3710200-11 K300 4
21050-6105205-00 M320 24 21070-1303017-00 A610 5 21070-1701190-03  B210 5 21070-6104066-01  M360 4
21050-6105205-00 M330 19 21070-1303017-01  A610 5 21070-1701190-03  B310 18 21070-6104066-01 M370 4
21050-6105266-00 M320 27 21070-1303017-03  A610 5 21070-1701190-03  B520 3 21070-6105197-01 M320 8
21050-6105266-00 M330 22 21070-1303017-04  A610 5 21070-1701190-04  B210 5 21070-6105197-01 M330 9
21050-6818105-00 M100 5 21070-1303018-00 A610 15 21070-1701190-04  B310 18 21070-8407021-00 M200 2
21050-6818105-00 M101 6 21070-1303033-00 A610 17 21070-1701190-04  B520 3 21073-1104089-00  A210 16
21050-8101078-00 E110 22 21070-1303033-03  A610 17 21070-1701190-05 B210 5 21073-1104089-00  A211 13
21050-8101081-00 E110 9 21070-1303033-04  A610 17 21070-1701190-05 B310 18 21073-1104089-00  A212 16
21050-8101081-04 E110 9 21070-1303042-00 A610 11 21070-1701190-05  B520 3 21073-1104089-10 7101 3
21050-8109044-00 E120 5 21070-1303042-01  A610 11 21070-1701190-06  B210 5 21073-1104093-00  A320 8
21050-8202010-00 M180 12 21070-1303042-03  A610 11 21070-1701190-06  B310 18 21073-1303014-00 A610 20
21050-8202025-00 M180 11 21070-1303042-04  A610 11 21070-1701190-06  B520 3 21073-1304010-00  A600 2
21050-8203200-00 M180 18 21070-1307010-00 A610 27 21070-1701190-07  B210 5 21073-1306010-00 A610 24
21060-1005183-00 A120 12 21070-1307011-00  A620 1 21070-1701190-07  B310 18 21073-1307011-00  A621 1
21060-2402010-00 B540 20 21070-1307046-00  A620 14 21070-1701190-07  B520 3 21073-1307013-00 A621 3
21060-2402020-00  B550 2 21070-1307046-02  A620 14 21070-1701238-00 B210 22 21073-1307015-00 A620 12
21060-2403010-00 B540 15 21070-1307046-03  A620 14 21070-1701243-00 B210 18 21073-1307015-00 A621 12
21060-3710348-00 K210 4 21070-1307048-00 A610 7 21070-1702036-00  B240 9 21073-1307030-10 A621 2
21060-3710348-00 K310 3 21070-1307048-01  A610 7 21070-1702036-01  B240 9 21074-1700010-43 B150 9
21060-3721010-00 K300 6 21070-1308020-00  A630 4 21070-1702060-00  B240 11 21080-1003286-00 K120 6
21060-3721010-01 K300 6 21070-1308020-00 A631 4 21070-1702060-01  B240 11 21080-1003298-00 M390 7
21060-3721020-00 K300 6 21070-1308020-01  A630 4 21070-1702071-00 B240 6 21080-1007026-02  A140 15
21060-3721020-03 K300 6 21070-1308020-01  A631 4 21070-1702080-00  B240 15 21080-1007026-03  A140 15
21060-3722100-00 K330 11 21070-1701010-00 B200 5 21070-1702080-01  B240 15 21080-1012005-00  A510 26
21060-3726010-01 K200 14 21070-1701010-01  B200 5 21070-1703076-00 B230 17 21080-1012005-08  A510 26
21060-3726010-02 K200 14 21070-1701021-00 B200 22 21070-1703078-00 B230 18 21080-1012005-09  A510 26
21060-3828110-00 A610 8 21070-1701021-01  B200 22 21070-1703080-00 B230 27 21080-1101400-00  A200 19
21060-3829010-00 A510 23 21070-1701033-00 B210 6 21070-1703080-01  B230 27 21080-1101400-00  A201 14
21060-3829010-01  A510 23 21070-1701033-00 B310 4 21070-1703086-00 B230 13 21080-1101400-01  A200 19
21060-3829010-02  A510 23 21070-1701038-00 B200 7 21070-1703088-10  B230 20 21080-1106171-00  A110 22
21060-6818142-00 M100 14 21070-1701050-00 B211 7 21070-1703089-03  B230 10 21080-1106171-01  Al110 22
21060-6818142-00 M101 12 21070-1701068-00 B211 1 21070-1703090-00 B230 34 21080-1107063-00  A330 8
21060-6818142-00 M121 3 21070-1701068-02  B211 1 21070-1703091-00 B230 15 21080-1107148-00  A310 10
21061-2804052-00 M440 16 21070-1701073-00 B210 16 21070-1703092-00 B230 9 21080-1108036-00  A310 5
21061-3506085-00 C120 19 21070-1701073-00 B211 6 21070-1703097-00 B230 33 21080-1108052-00  A310 4
21061-3709500-00 K300 11 21070-1701073-01  B210 16 21070-1703098-00 B230 32 21080-1203019-01  A430 8
21061-6205132-00 M320 12 21070-1701073-01  B211 6 21070-1703204-00 B230 29 21080-1300080-10  A201 13

- 417 -



Hom.petanun Wup.vnn. n.

Part N. Index It.
1 2 3
21080-1300080-20 A610 19
21080-1300080-50 D130 9
21080-1300080-60  A200 21
21080-1300080-60 A510 4
21080-1300080-60 D130 6
21080-1300080-60 E100 22
21080-1300080-61  A200 21
21080-1300080-61  A201 13
21080-1300080-61  A510 4
21080-1300080-70 A610 23
21080-1300080-71  A610 23
21080-1305027-00 A600 18
21080-1305029-00 A600 19
21080-1307013-00 A620 3
21080-1601207-00 B140 1
21080-1701031-01 B221 8
21080-1701031-02 B221 8
21080-1701031-03 B221 8
21080-1701031-04 B221 8
21080-1702087-00 B240 16
21080-1702087-00 B340 12
21080-1703038-00 B240 14
21080-2215034-00 B430 13
21080-3101301-00 D410 2
21080-3101302-00 D410 3
21080-3101303-00 D410 3
21080-3101304-00 D410 3
21080-3101306-00 D410 3
21080-3101307-00 D410 3
21080-3101308-00 D410 1
21080-3101309-00 D410 3
21080-3101310-00 D410 3
21080-3101311-00 D410 3
21080-3101312-00 D410 3
21080-3101313-00 D410 3
21080-3401228-00 A201 6
21080-3401228-00 A230 20
21080-3502019-01 C230 3
21080-3505015-00 C140 12
21080-3505028-00 C140 10
21080-3505029-00 C140 13
21080-3505032-00 C140 7
21080-3505033-00 C140 14
21080-3505034-00 C140 8
21080-3505037-00 C140 5
21080-3505041-00 C140 11

1 2 3 1 2 3 1 2 3 1 2 3
21080-3508012-20 C171 7 21080-6308134-00 M390 8 21080-8402214-01 M390 26 21100-3508039-00 C172 6
21080-3508012-20 C172 5 21080-6313140-00 E310 2 21083-1000100-00  A130 3 21100-3510040-01  C180 1
21080-3508036-00 C171 9 21080-6313200-01  E300 11 21083-1000100-31  A130 3 21100-3510040-02  C180 1
21080-3508036-00 C172 7 21080-6810024-00 M101 21 21083-1000100-32  A130 3 21100-3701376-00 K150 7
21080-3508046-00 C171 13 21080-6810025-00 M101 21 21083-1002046-00  A100 5 21100-3701686-00  A140 1
21080-3508071-00 C171 11 21080-6810060-00 M101 17 21083-1004029-00 A130 3 21100-3701686-00  A150 15
21080-3508073-00 C171 12 21080-6810061-00 M101 17 21083-1130010-20  A330 2 21100-3701686-00 K130 7
21080-3508073-00 C172 9 21080-6814020-00 M111 3 21083-1130020-00  A330 1 21100-3701686-00 K150 4
21080-3508075-00 C171 4 21080-6814021-00 M111 3 21083-1164103-10  A220 20 21100-3704324-00 D100 16
21080-3508214-20 C171 15 21080-6814040-00 M111 4 21083-1164103-11  A220 20 21100-3710205-00 K220 6
21080-3510070-00 C180 3 21080-6814232-00 M110 15 21083-3709604-00 K320 5 21100-3710205-00 K220 6
21080-3510110-00 C180 2 21080-6814232-00 M111 10 21083-6812310 -00 M101 15 21100-3710206-00 K220 5
21080-3510202-00 C180 4 21080-6814234-01 M110 13 21083-6812610-00 M101 14 21100-3710206-00 K220 5
21080-3510418-02 Ci11 3 21080-6814234-01  M111 8 21083-6818052-10 M100 9 21100-3724308-00  A510 5
21080-3512115-00 B300 6 21080-6814242-00 M110 11 21083-6818052-10 M101 11 21100-3724308-00 D130 1
21080-3512115-00 B301 11 21080-6814242-00 M111 6 21083-6820230-00 M121 1 21100-3747210-20 K330 1
21080-3512115-00 K300 15 21080-6814270-00 M100 18 21083-6822610-00 M121 6 21100-3747210-23 K330 1
21080-3709600-10 K320 1 21080-6814270-00 M111 7 21083-6825020-00 M121 7 21100-5007090-00  Z100 1
21080-3709600-11 K320 1 21080-6814280-00 M110 2 21083-6828144-00 M121 4 21100-5007091-00 M340 15
21080-3710310-00 K310 2 21080-6814282-00 M110 1 21083-6828148-01 M121 5 21100-5007092-00 7100 2
21080-3714615-00 K310 15 21080-6814286-00 M110 4 21090-6813014-00 M101 16 21100-5007092-00  z101 2
21080-3714615-01 K310 15 21080-6814287-00 M110 3 21090-6813015-00 M101 16 21100-6810054-00 M100 25
21080-3714615-02 K310 15 21080-6814308-00 M111 5 21090-6818102-00 M100 8 21100-6810054-00 M101 22
21080-3720010-00 K300 16 21080-6814309-00 M111 5 21090-6818102-00 M101 8 21100-6818082-20  M100 3
21080-3725010-10 K310 16 21080-6814318-00 M111 12 21090-6823020-00 M121 10 21100-6818082-20 M101 3
21080-3725010-11 K310 16 21080-6818012-00 M100 7 21093-6810012-00 M101 1 21100-6818105-00 M100 5
21080-3725100-10 K310 17 21080-6818012-00 M101 9 21093-6810013-00 M101 1 21100-6818105-00 M101 6
21080-3725100-11 K310 17 21080-6818144-00 M100 15 21093-6810250-00 M101 21101-1103010-02  A201 4
21080-3725200-00 K310 18 21080-6818144-00 M101 13 21093-6810250-00 M121 21101-1103010-03  A201 4
21080-3725200-01 K310 18 21080-6820066-00 M130 4 21093-6812250-00 M101 21102-3840010-01 K310 7
21080-5208009-20  E200 2 21080-6820067-00 M130 4 21093-6812250-00 M121 21102-3840010-02 K310 7
21080-5208009-20  E220 9 21080-6822812-00 M130 3 21093-6818010-00 M101 2 21102-3840010-03 K310 7
21080-5208009-22  E220 9 21080-6822814-00 M130 9 21093-6818020-00 M101 4 21102-3840020-01 K310 9
21080-5208009-24  E220 9 21080-6822815-00 M130 19 21093-6820110-00 M121 8 21102-3840020-02 K310 9
21080-5208009-25  E220 9 21080-6824102-00 M130 5 21093-6820210-00 M121 1 21102-3840020-03 K310 9
21080-5208009-26  E220 9 21080-6824110-00 M130 15 21093-6820230-00 M121 1 21102-3840025-01 K310 10
21080-5208009-28  E220 9 21080-6824122-00 M130 16 21093-6822310-20 M121 9 21102-3840025-02 K310 10
21080-5208009-29  E220 9 21080-6824140-00 M130 2 21093-6828010-00 M121 2 21102-3840025-03 K310 10
21080-5208060-00  E200 8 21080-6824156-00 M130 1 21099-1101082-00  A201 17 21102-3840030-01 K310 11
21080-5208095-10  E200 11 21080-6824168-00 M130 13 21100-1107892-01  A340 4 21102-3840030-02 K310 11
21080-5208422-10  E200 5 21080-6824176-00 M121 12 21100-1108157-00  A320 6 21102-3840030-03 K310 11
21080-5208458-00 E200 4 21080-6824184-00 M130 6 21100-1203021-12  A430 14 21102-3840040-01 K310 12
21080-5208458-00 E220 6 21080-6824208-00 M130 22 21100-2301034-00  B530 17 21102-3840040-02 K310 12
21080-5326016-00 M190 24 21080-6824210-00 M130 21 21100-2301034-01  B530 17 21102-3840040-03 K310 12
21080-6104064-01  M360 5 21080-8104090-00 E100 10 21100-2301035-00  B530 17 21102-3840063-00 K310 5
21080-6104066-00 M360 4 21080-8109135-00 E120 1 21100-2301035-01  B530 17 21103-1101070-10  A201 3
21080-6105125-00 M320 1 21080-8109164-01  E120 3 21100-3402136-00 D100 18 21103-1103010-01  A200 15
21080-6105125-00 M330 1 21080-8212226-00 M420 2 21100-3508039-00 C170 4 21103-1103010-02  A200 15
21080-6105420-00 M320 18 21080-8217310-00 M135 6 21100-3508039-00 C171 8 21103-1164010-01  A220 7

- 418 -




Hom.petanmun Uup.vnn. n.

Part N. Index It.
1 2 3
21103-1164010-02 A220 7
21103-1164010-03 A220 7
21103-1164087-10 A230 9
21103-1164087-10 A230 12
21103-1164097-10 A230 9
21103-1164109-10 A220 3
21103-1164109-10 A230 12
21103-1164200-01 A220 19
21103-1164200-02 A220 19
21103-1164200-03 A220 19
21103-3510050-00 Clia 7
21110-1001074-00 A010 1
21110-1132188-00 A350 5
21110-1144025-02 A210 25
21110-1144025-02 A211 7
21110-1144025-02 A212 29
21110-1144025-02 A350 3
21110-1144026-00 A350 6
21110-3705010-01 K120 5
21110-3705010-03 K120 5
21110-3705010-04 K120 5
21110-3706040-00 Al101 7
21110-3706040-01 Al101 7
21110-3706040-02 Al101 7
21110-3706042-00 Al101 6
21110-3707010-00 K120 1
21110-3707010-01 K120 1
21110-3843010-00 B290 2
21110-3843010-00 B291 3
21120-1104252-00 A210 24
21120-1104252-00 A211 19
21120-1104252-00 A212 28
21120-1104252-03 A210 24
21120-1104252-03 A211 19
21120-1104252-03 A212 28
21120-1109080-00 A300 9
21120-1109080-02 A300 9
21120-1109080-03 A300 9
21120-1109080-06 A300 9
21120-1109244-00 A300 7
21120-1109249-00 A300 2
21120-1109249-01 A300 2
21120-1117010-02 A210 17
21120-1117010-02 A211 10
21120-1117010-02 A212 17
21120-1117010-03 A210 17

1 2 3 1 2 3 1 2 3 1 2 3
21120-1117010-03 A211 10 21210-1001029-00  A010 7 21210-1802232-10  B302 16 21210-2403087-03  B530 9
21120-1117010-03 A212 17 21210-1001045-01  B300 9 21210-1802235-03  B302 26 21210-2803010-10 M430 1
21120-1117010-04 A210 17 21210-1001045-01  B301 14 21210-1802237-03  B302 13 21210-2803015-10 M430 8
21120-1117010-04 A211 10 21210-1001100-20  A010 19 21210-1802275-00 B320 15 21210-2803024-00 M430 7
21120-1117010-04 A212 17 21210-1009050-00  A510 12 21210-1803020-00 B340 9 21210-2803025-00 M430 14
21120-1117010-05 A210 17 21210-1011010-00  A500 13 21210-1803022-00 B340 1 21210-2803044-00 M430 19
21120-1117010-05 A211 10 21210-1011070-00  A520 6 21210-1803024-00 B340 5 21210-2803052-00 M430 10
21120-1117010-05 A212 17 21210-1014200-00  A510 13 21210-1803025-00 B340 3 21210-2803075-00 M430 16
21120-1117020-00 A210 4 21210-1164130-00 A230 10 21210-1803026-00 B302 15 21210-2803096-00 M430 9
21120-1117020-00 A211 15 21210-1203043-00  A430 19 21210-1803026-00 B340 2 21210-2803116-00 M430 2
21120-1117020-00 A212 4 21210-1203075-00  A430 7 21210-1803027-00 B340 4 21210-2803117-00 M430 11
21120-1148015-00  A330 11 21210-1601085-00 B140 11 21210-1803028-00 B340 15 21210-2803152-10 M430 6
21120-1148038-00  A330 15 21210-1602574-00 B110 11 21210-1803030-00 B340 8 21210-2803153-10 M430 15
21120-1148080-00  A330 7 21210-1602574-00 B111 15 21210-1803032-00 B340 14 21210-2804010-10 M440 7
21120-1148176-02  A340 2 21210-1602575-00 B110 16 21210-1804021-00 B330 11 21210-2804024-00 M440 9
21120-1148200-00  A340 3 21210-1602575-00 B111 20 21210-1804040-00 B330 5 21210-2804025-00 M440 17
21120-1148376-02  A340 6 21210-1602610-00 B110 3 21210-1804043-00 B330 3 21210-2804036-10 M235 11
21120-1160010-00  A350 4 21210-1602610-00 B111 3 21210-1804044-00 B330 4 21210-2804037-10 M235 11
21120-3847010-00  A120 3 21210-1702010-20  B200 18 21210-1804052-00 B330 13 21210-2804075-00 M440 1
21120-3847010-04  A120 3 21210-1801010-02 B300 8 21210-1804058-00 B340 6 21210-2804096-00 M440 12
21120-3851010-00 A610 18 21210-1801010-02 B301 13 21210-1804110-00  B330 9 21210-2804118-00 M440 10
21120-3851010-05 A610 18 21210-1801042-00 B300 7 21210-2202070-00  B410 7 21210-2804152-10 M440 8
21120-3855020-00  A100 10 21210-1801042-00 B301 12 21210-2202071-00  B410 7 21210-2804153-10 M440 18
21120-3855020-01  A100 10 21210-1801044-00 B300 7 21210-2215038-01  B430 7 21210-2806042-20 M430 17
21140-3747610-00 K330 13 21210-1801044-00 B301 12 21210-2215056-00 B430 16 21210-2806043-20 M430 22
21140-3747610-01 K330 13 21210-1802010-00 B302 3 21210-2215057-00  B430 16 21210-2806052-00 M440 2
21140-3747610-02 K330 13 21210-1802015-00 B302 6 21210-2215068-01  B430 14 21210-2902712-00 D210 17
21140-3747610-03 K330 13 21210-1802016-00 B302 1 21210-2215070-00 B430 10 21210-2902712-01 D210 17
21140-6814010-00 M111 2 21210-1802021-03  B302 5 21210-2215082-00 B430 11 21210-2902722-00 D210 18
21140-6814011-00 M111 2 21210-1802025-00 B310 3 21210-2215084-00 B430 12 21210-2902724-00 D210 16
21140-6814272-00 M111 1 21210-1802028-00 B302 8 21210-2215086-10  B430 15 21210-2904020-00 D230 5
21140-6814273-00 M111 1 21210-1802029-13  B302 7 21210-2215090-00 B430 6 21210-2904021-00 D230 5
21150-3801010-03 K310 13 21210-1802037-00 B310 5 21210-2215098-00 B430 9 21210-2904032-00 D200 10
21150-3801010-04 K310 13 21210-1802080-00 B302 23 21210-2301014-10 B510 9 21210-2904035-00 D200 8
21150-3801010-05 K310 13 21210-1802080-10  B302 23 21210-2301022-00 B510 15 21210-2904036-00 D200 9
21150-3828210-00 K300 18 21210-1802081-03  B302 24 21210-2301060-00 B510 19 21210-2904040-00 D230 4
21150-3828210-02 K300 18 21210-1802103-00 B310 16 21210-2301063-00  B500 5 21210-2904045-00 D200 7
21150-3828210-03 K300 18 21210-1802110-00 B320 9 21210-2302052-00 B320 23 21210-2904100-00 D240 6
21200-2201010-00 B402 13 21210-1802116-00 B310 21 21210-2302052-00 B520 10 21210-2904101-00 D240 6
21200-2201012-00 B402 13 21210-1802148-00 B320 8 21210-2302052-01  B320 23 21210-2904112-00 D240 5
21200-2204010-00 B402 20 21210-1802157-10  B320 20 21210-2302052-01  B520 10 21210-2904194-00 D230 12
21200-2204015-00 B411 13 21210-1802160-10  B320 27 21210-2303064-00 B520 16 21210-2904194-00 D231 11
21200-2204105-00 B411 11 21210-1802161-00 B320 21 21210-2303086-00 B510 18 21210-2904194-00 D240 11
21200-2905004-00 D220 5 21210-1802169-00 B320 5 21210-2401065-00 B530 18 21210-2904200-10 D250 1
21200-2915006-00 D310 7 21210-1802172-00 B320 6 21210-2403072-00 B530 11 21210-2904232-10 D250 6
21203-1148300-00  A340 5 21210-1802186-00 B320 24 21210-2403080-00 B530 7 21210-2904242-00 D210 14
21203-1148300-01  A340 5 21210-1802209-00 B320 17 21210-2403080-01  B530 7 21210-2904248-00 D210 9
21210-1001003-00  AO010 5 21210-1802210-00 B320 10 21210-2403080-02  B530 7 21210-2904248-00 D250 7
21210-1001006-00  A010 6 21210-1802232-00 B302 16 21210-2403086-00  B530 8 21210-2904270-00 D210 5

- 419 -



Hom.petanun Wup.vnn. n.
Part N. Index It.
1 2 3
21210-2904274-00 D210 4
21210-2904284-00 D210 10
21210-2905004-04 D220 5
21210-2906010-00 D220 11
21210-2906040-00 D220 17
21210-2906042-00 D220 14
21210-2906043-00 D220 12
21210-2906046-00 D220 13
21210-2906052-00 D220 16
21210-2912712-00 D300 19
21210-2912712-01 D300 19
21210-2915006-04 D310 7
21210-2915547-00 D310 4
21210-2915556-00 D310 6
21210-3001014-10 D400 1
21210-3001015-10 D400 1
21210-3001037-00 D120 2
21210-3001040-00 D120 3
21210-3001045-00 D400 5
21210-3101040-00 D410 4
21210-3102065-00 B530 16
21210-3103020-10 D400 4
21210-3103020-11 D400 4
21210-3103033-00 B430 3
21210-3103034-00 D400 3
21210-3103038-00 D400 2
21210-3103039-00 D400 7
21210-3103060-10 B430 2
21210-3103065-00 D400 10
21210-3103078-00 D400 9
21210-3104039-00 B530 14
21210-3401155-00 D111 3
21210-3401155-00 D120 6
21210-3403090-00 D100 1
21210-3414010-00 D120 11
21210-3414010-02 D120 11
21210-3414052-00 D120 5
21210-3414052-02 D120 5
21210-3414053-00 D120 15
21210-3414053-02 D120 15
21210-3414138-00 D160 1
21210-3501016-00 C210 3
21210-3501017-00 C210 3
21210-3501051-00 C210 8
21210-3501055-00 C210 7
21210-3501055-01 C210 7

1 2 3 1 2 3 1 2 3 1 2 3
21210-3501058-00 C210 9 21210-5002039-00 M140 23 21210-5201012-00 M260 14 21210-5601070-00 M250 7
21210-3501070-00 C200 14 21210-5002043-10 M140 2 21210-5201012-00 M261 17 21210-5701012-00 M260 1
21210-3501089-00 C200 21210-5002046-10 M140 3 21210-5201028-00 M260 15 21210-5701014-00 M260 13
21210-3501090-01  C200 13 21210-5002047-10 M140 3 21210-5201028-00 M261 18 21210-5701014-00 M261 1
21210-3501163-00  C200 8 21210-5002062-00 M140 19 21210-5201029-00 M260 15 21210-6103294-02 M340 7
21210-3501166-00  C200 11 21210-5002126-10 M140 4 21210-5201029-00 M261 18 21210-6103294-02 M350 7
21210-3501170-00  C200 10 21210-5002127-10 M140 26 21210-5205010-00 E300 4 21210-6105012-00 M320 13
21210-3501170-01  C200 10 21210-5002128-10 M140 7 21210-5206010-00 M380 2 21210-6105013-00 M320 13
21210-3501178-00  C210 4 21210-5002131-10 M140 5 21210-5206010-00 M381 2 21210-6105121-00 M320 4
21210-3501179-00 C210 4 21210-5002134-00 M140 24 21210-5206010-20 M380 2 21210-6105136-00 M320 22
21210-3502010-20 C220 1 21210-5004064-10 M160 26 21210-5206054-00 M380 4 21210-6105146-00 M320 23
21210-3502011-20  C220 1 21210-5004102-00 M160 2 21210-5206054-00 M381 4 21210-6105162-00 M320 14
21210-3502012-20 C230 2 21210-5004106-00 M160 18 21210-5206062-00 M380 1 21210-6106108-00 M200 7
21210-3502013-20 C230 2 21210-5004106-00 M161 2 21210-5206062-00 M381 1 21210-6302030-10  M390 11
21210-3502070-00 C220 2 21210-5004286-00 M160 12 21210-5208154-00 E200 7 21210-6303016-00 M380 9
21210-3502078-00 C220 3 21210-5004286-00 M161 10 21210-5208238-00 E200 10 21210-6303016-10 M380 9
21210-3505120-00 Ci111 15 21210-5101024-00 M230 7 21210-5301086-00 M240 11 21210-6303016-10 M381 10
21210-3505152-00 Ci11 21 21210-5101048-00 M235 10 21210-5301160-00 M240 2 21210-6303016-30 M380 9
21210-3506046-00 C120 7 21210-5101049-00 M235 10 21210-5401062-00 M250 6 21210-6303016-40 M380 9
21210-3506054-00 C120 12 21210-5101170-00 M230 2 21210-5401063-00 M250 6 21210-6303018-00 M380 11
21210-3506055-00 C120 12 21210-5101210-00 M230 1 21210-5401064-00 M260 6 21210-6303018-00 M381 12
21210-3506056-00 C120 13 21210-5101211-00 M230 1 21210-5401065-00 M260 18 21210-6303060-00 M380 10
21210-3506057-00 C120 13 21210-5101240-00 M250 10 21210-5401070-00 M240 10 21210-6303060-00 M381 11
21210-3506060-10 C120 6 21210-5101240-00 M251 16 21210-5401071-00 M240 10 21210-6306010-10  M390 1
21210-3506061-10 C120 5 21210-5101241-00 M250 10 21210-5401078-00 M260 16 21210-6306011-10  M390 1
21210-3506072-00 C120 22 21210-5101241-00 M251 16 21210-5401078-00 M261 19 21210-6306028-00 M130 10
21210-3506074-00 C210 12 21210-5101252-00 M235 5 21210-5401079-00 M260 16 21210-6306028-00 M390 2
21210-3506075-00 C210 12 21210-5101253-00 M235 15 21210-5401079-00 M261 19 21210-6306034-10 M390 3
21210-3506076-00 C210 10 21210-5101302-00 M235 6 21210-5401080-00 M250 1 21210-6313100-00 E310 3
21210-3506077-00 C210 10 21210-5101306-00 M235 1 21210-5401080-00 M251 3 21210-6822662-00 M120 1
21210-3506080-00 C120 21 21210-5101307-00 M235 13 21210-5401081-00 M250 1 21210-6824084-00 M120 5
21210-3506082-00 C120 16 21210-5101340-00 M235 7 21210-5401081-00 M251 3 21210-6824085-00 M120 5
21210-3506100-00 C120 17 21210-5101341-00 M235 7 21210-5401102-00 M250 4 21210-6824104-00 M120 6
21210-3506110-00 C120 18 21210-5101370-00 M235 3 21210-5401120-00 M250 2 21210-6824104-00 M170 14
21210-3506140-00 C120 4 21210-5101371-00 M235 3 21210-5401120-00 M251 4 21210-6824105-00 M120 6
21210-3508045-00 C170 10 21210-5101400-00 M235 14 21210-5401121-00 M250 2 21210-6824105-00 M170 14
21210-3508068-00 C170 1 21210-5101410-00 M235 4 21210-5401121-00 M251 4 21210-8101050-10 E110 13
21210-3512010-01 C130 4 21210-5101411-00 M235 4 21210-5401150-00 M250 3 21210-8101200-00 E100 24
21210-3512122-00 C130 15 21210-5107090-00 MA410 13 21210-5401151-00 M250 3 21210-8101320-00 E110 19
21210-3512126-00 C130 16 21210-5107098-00 MA410 14 21210-5403052-00 M380 7 21210-8101328-00 E110 17
21210-3512128-00 C130 18 21210-5107100-00 MA410 3 21210-5403052-20 M380 7 21210-8101350-00 E110 2
21210-3721290-10 K300 9 21210-5109055-00 M150 17 21210-5403053-00 M380 7 21210-8101400-00 E100 17
21210-3726080-00 K200 11 21210-5109068-01  M150 10 21210-5403053-20 M380 7 21210-8101414-00 E100 18
21210-3726087-00 K200 13 21210-5109068-01 M151 7 21210-5403122-00 M380 8 21210-8101440-00 A610 9
21210-3747121-00 K330 7 21210-5109076-00 M150 21 21210-5403124-00 M380 6 21210-8109120-00 E120 13
21210-3802822-01 B291 5 21210-5109077-00 M150 21 21210-5403125-00 M380 6 21210-8201008-10 M180 1
21210-3802836-00 B310 11 21210-5109078-00 M150 19 21210-5403128-00 M380 5 21210-8201008-20 M180 1
21210-3901250-00 Y100 1 21210-5109079-00 M150 19 21210-5403128-00 M381 6 21210-8201058-01 M180 5
21210-5002038-00 M140 23 21210-5109112-00  M150 13 21210-5413010-00 M260 9 21210-8201059-01 M180 5

- 420 -




Hom.petanmun Uup.vnn. n. 1 2 3 1 2 3 1 2 3 1 2 3
Part N. Index It 21211-2203012-00  B402 8 21213-1802189-01 B320 25 21213-3105045-00 Y100 11 21213-3724020-00 K410 1
1 2 3 21211-2203015-00  B420 7 21213-1802189-02 B320 25 21213-3105065-00 Y100 7 21213-3724021-00 K410 7
21212-1003260-00 A101 12 21213-1802208-00 B320 16 21213-3400010-10 D111 6 21213-3724070-11 K130 8

21210-8217008-20  M135 2 21212-1108020-00  A310 6 21213-1802208-01 B320 16 21213-3401035-00 D141 21 21213-3724091-00 K410 2
21210-8217008-20  M135 3 21212-3703110-00 K130 4 21213-1802208-02 B320 16 21213-3401061-00 D141 1 21213-3724214-00 K420 4
21210-8217008-20 M135 4 21212-8101210-00 E100 21 21213-1802208-03 B320 16 21213-3401090-00 D141 12 21213-3801010-02 K310 14
21210-8217208-20  M135 5 21213-1001040-00 A010 16 21213-1802208-04 B320 16 21213-3401092-01 D100 9 21213-3819010-00  B290 1
21210-8401014-00  M400 6 21213-1003020-10 A101 18 21213-1804098-00 B330 12 21213-3401134-00 D100 5 21213-5002022-01 M140 16
21210-8401076-00 M240 8 21213-1003020-12 A101 18 21213-1804122-00 B330 10 21213-3401324-00 D100 10 21213-5002025-01 M140 18
21210-8401180-00 K200 9 21213-1003271-01  A101 5 21213-1804124-00  B330 2 21213-3402012-00 D100 19 21213-5002054-00 M140 21
21210-8401181-00 K200 9 21213-1004015-00  A130 1 21213-2201100-00  B310 7 21213-3402070-01 D100 17 21213-5002110-00  M140 9
21210-8401440-00  M240 6 21213-1004015-02  A130 1 21213-2202010-00  B400 2 21213-3403048-00 D100 14 21213-5002111-00 M140 11
21210-8402200-01  M200 18 21213-1004015-04  A130 1 21213-2202010-00  B402 4 21213-3414080-00 D120 8 21213-5002117-00 M140 8
21210-8402214-00  M200 10 21213-1004015-31  A130 1 21213-2202016-00 B410 10 21213-3414084-00 D150 5 21213-5002118-00 M140 10
21210-8402215-00  M200 10 21213-1004015-32  A130 1 21213-2202016-00  B411 4 21213-3501004-00  C200 7 21213-5003020-01  M420 1
21210-8403024-00  M260 21 21213-1004020-00  A130 5 21213-2202019-00  B410 9 21213-3501005-00  C200 7 21213-5003020-30  M420 1
21210-8403024-00  M261 23 21213-1004020-01  A130 5 21213-2202019-00  B411 5 21213-3501154-00 C200 12 21213-5003021-01  M420 1
21210-8403025-00  M260 19 21213-1004020-02  A130 5 21213-2202024-00  B410 4 21213-3501155-00 C200 12 21213-5003021-30  M420 1
21210-8403025-00  M261 21 21213-1004022-00  A130 2 21213-2202036-00 B410 11 21213-3505096-01 C111 16 21213-5004032-00 M160 5
21210-8403261-00  M240 12 21213-1004045-00  A130 6 21213-2202036-00  B411 1 21213-3505096-02 C111 16 21213-5004033-00 M160 5
21210-8403280-00  M240 13 21213-1004045-01  A130 6 21213-2202036-00  B421 2 21213-3505125-00 C111 19 21213-5004060-00 M160 24
21210-8403281-00  M240 13 21213-1004045-02  A130 6 21213-2202066-00 B410 12 21213-3506040-10  C120 8 21213-5004060-00 M161 16
21210-8403362-00 M410 10 21213-1004062-00  A130 7 21213-2202066-00  B411 6 21213-3506050-00 C120 10 21213-5004061-00 M160 24
21210-8403362-00 M411 10 21213-1005015-00  A120 8 21213-2202068-00  B410 1 21213-3506150-00 C120 11 21213-5004061-00 M161 16
21210-8403363-00 M410 10 21213-1005115-00 A120 13 21213-2202068-00  B411 3 21213-3506170-00  C120 9 21213-5004066-00 M160 14
21210-8403363-00 M411 10 21213-1011228-20  A500 9 21213-2215010-00  B430 8 21213-3512120-00  C130 1 21213-5004066-00 M161 11
21210-8403370-00  M410 11 21213-1203073-00  A440 1 21213-2215010-20  B430 8 21213-3703115-00 K130 5 21213-5004067-00 M160 14
21210-8403370-00  M411 11 21213-1300040-00 A610 21 21213-2215011-00  B430 8 21213-3707131-00  A320 7 21213-5004067-00 M161 11
21210-8404314-00  M235 8 21213-1300040-01  A610 21 21213-2215011-20  B430 8 21213-3708010-00 K140 6 21213-5004070-00 M160 23
21210-8404315-00  M235 8 21213-1303010-00 A610 25 21213-2215030-00  B430 5 21213-3709607-00 K320 4 21213-5004070-01 M160 23
21210-8404320-00 M410 8 21213-1303090-00 A610 22 21213-2300012-10  B500 6 21213-3709609-10 K320 8 21213-5004071-00 M160 23
21210-8404320-00  M411 7 21213-1303092-00 A610 26 21213-2301034-00 B520 20 21213-3709609-11 K320 8 21213-5004071-01 M160 23
21210-8407010-01  M200 3 21213-1601130-00 B140 10 21213-2301035-00  B520 1 21213-3710180-00  B300 5 21213-5004098-00 M160 22
21211-2201012-00  BA400 ! 21213-1602006-10 B100 10 21213-2301070-00 B510 16 21213-3710180-00 B301 10 21213-5004098-01 M160 22
21211-2201015-00  B420 7 21213-1602063-00  B100 4 21213-2302010-10  B500 7 21213-3710180-00 K300 14 21213-5004099-00 M160 22
21211-2201023-00  B420 6 21213-1602602-00  B110 4 21213-2303087-03 B510 17 21213-3710180-01  B300 5 21213-5004099-01 M160 22
21211-2201047-00  B420 1 21213-1701247-00 B210 19 21213-2400012-10 B530 15 21213-3710180-01 B301 10 21213-5004226-00 M160 4
21211-2202025-00  B420 4 21213-1802017-00  B302 2 21213-2401010-00  B530 1 21213-3710180-01 K300 14 21213-5101034-00 M230 6
21211-2202029-00  B420 5 21213-1802036-00  B310 2 21213-2804015-00 M440 11 21213-3711010-01 K200 2 21213-5101160-00 M230 3
21211-2202034-00  B420 2 21213-1802040-00 B310 20 21213-2901016-10 D200 1 21213-3711010-02 K200 2 21213-5101270-00 M235 12
21211-2202043-00  B420 3 21213-1802084-01 B310 14 21213-2901020-10 D200 11 21213-3711310-00 K200 1 21213-5107210-00 M410 4
21211-2202044-00  B420 3 21213-1802092-00 B310 13 21213-2901021-10 D200 11 21213-3716010-00 K230 11 21213-5107210-00  M411 3
21211-2202045-00  B420 3 21213-1802092-01 B310 13 21213-2919010-00 D300 11 21213-3716011-00 K230 1 21213-5109012-00 M150 5
21211-2202046-00  B420 3 21213-1802092-02 B310 13 21213-2919010-01 D300 11 21213-3716018-00 K230 2 21213-5109014-10 M150 4
21211-2202047-00  B420 3 21213-1802168-00  B320 4 21213-3001030-00 D120 1 21213-3716810-00 K230 6 21213-5109015-10 M150 20
21211-2202048-00  B420 3 21213-1802168-01  B320 4 21213-3001031-00 D120 1 21213-3716810-01 K230 6 21213-5109044-00 M150 18
21211-2202049-00  B420 3 21213-1802168-02  B320 4 21213-3105010-00 Y100 2 21213-3716810-02 K230 6 21213-5109050-00 M150 6
21211-2202050-00  B420 3 21213-1802180-00  B320 3 21213-3105025-00 Y100 12 21213-3718010-00 K210 1 21213-5109052-00 M150 3
21211-2203012-00  B400 5 21213-1802189-00 B320 25 21213-3105042-00 Y100 6 21213-3718347-00 K210 3 21213-5109052-00 M151 4

- 421 -



Hom.petanun Wup.vnn. n.
Part N. Index It.
1 2 3
21213-5205010-00 E300 4
21213-5208102-20 E200 3
21213-5301090-00 M240 1
21213-5301094-00 M240 3
21213-5303014-10 M195 12
21213-5303016-10 M195 6
21213-5303020-10 M195 8
21213-5303025-10 M195 7
21213-5303034-00 M195 13
21213-5303046-00 M195 14
21213-5303047-00 M195 14
21213-5303064-00 M195 9
21213-5303090-00 M195 10
21213-5325012-10 M190 22
21213-5325054-00 M190 20
21213-5325079-00 M240 9
21213-5325120-10 M190 8
21213-5325124-11 M190 12
21213-5325128-00 M190 9
21213-5325160-10 M190 1
21213-5325212-10 M190 23
21213-5325452-00 M190 19
21213-5325453-00 M190 19
21213-5400010-00 M260 5
21213-5400011-00 M260 17
21213-5401050-00 M250 5
21213-5401051-00 M250 5
21213-5413016-00 M260 7
21213-5601012-00 M260 4
21213-5601012-00 M261 4
21213-5601013-00 M260 4
21213-5601013-00 M261 4
21213-5601082-00 M260 2
21213-5601082-00 M261 5
21213-5601096-00 M235 9
21213-5601096-00 M250 9
21213-5601096-00 M251 15
21213-5601106-00 M260 3
21213-5601106-00 M261 6
21213-5601108-00 M250 8
21213-5601108-00 M251 14
21213-5601109-00 M250 8
21213-5601109-00 M251 14
21213-5602046-00 M160 11
21213-5602046-00 M161 9
21213-5607008-02 M160 7

1 2 3 1 2 3 1 2 3 1 2 3
21213-5607008-03  M160 7 21213-6810030-00 M230 4 21213-8401120-00 M261 22 21214-1008156-00 A410 10
21213-5607010-02  M160 8 21213-6810031-00 M230 5 21213-8401441-00 M240 7 21214-1011235-00  A500 1
21213-5607010-03  M160 9 21213-6810048-00 M100 20 21213-8402012-00 M200 1 21214-1011371-00  A110 4
21213-5702208-00 M160 19 21213-6810049-00 M100 20 21213-8403260-00 M240 4 21214-1011384-00  A110 5
21213-5702208-00 M161 6 21213-6810250-00 M100 21213-8406132-00 M200 22 21214-1101010-20  A200 3
21213-6100040-20 M320 21213-6810250-00 M120 21213-8407118-00 M200 9 21214-1101010-50  A200 3
21213-6100045-20 M320 21213-6812250-00 M100 21213-8407122-00 M200 24 21214-1101010-60  A200 3
21213-6103210-00 M340 1 21213-6812250-00 M120 21214-1000260-31  A001 2 21214-1101011-20  A200 11
21213-6103210-10 M340 1 21213-6812310-00 M100 11 21214-1000260-32  A001 2 21214-1101011-40  A200 11
21213-6103211-00 M340 1 21213-6812610-10 M100 16 21214-1000260-33  A001 2 21214-1101054-00  A200 17
21213-6103211-10 M340 1 21213-6813014-00 M100 13 21214-1000260-34  A001 1 21214-1101054-30  A200 17
21213-6103230-00 M340 2 21213-6813015-00 M100 13 21214-1001010-00  A010 4 21214-1101054-50  A200 17
21213-6103240-00 M340 12 21213-6814044-00 M110 9 21214-1001011-00  A010 21 21214-1101060-00  A200 18
21213-6103276-00 M340 6 21213-6814045-00 M110 9 21214-1002011-00  A100 12 21214-1101060-30  A200 18
21213-6103277-00 M340 6 21213-6814272-00 M110 5 21214-1002011-20  A100 1 21214-1101060-40  A200 18
21213-6103282-00 M340 10 21213-6814273-00 M110 5 21214-1002046-00  Al110 21 21214-1101070-00  A200 22
21213-6103283-00 M340 10 21213-6814308-00 M110 10 21214-1002058-00  A110 9 21214-1101070-01  A200 22
21213-6103298-00 M340 13 21213-6814309-00 M110 10 21214-1002058-10  A110 9 21214-1101079-00  A230 17
21213-6103472-00 M340 11 21213-6814310-00 M110 8 21214-1002064-00  Al110 12 21214-1101079-01  A230 17
21213-6103473-00 M340 11 21213-6814311-00 M110 8 21214-1003011-30  A101 15 21214-1101080-30  A200 20
21213-6104020-00 M360 9 21213-6814323-10 M110 17 21214-1005040-00  Al110 10 21214-1101080-31  A200 20
21213-6104021-00 M360 9 21213-6815020-00 M100 17 21214-1005058-10  A120 4 21214-1101138-20  A200 9
21213-6105096-00 M320 5 21213-6815021-00 M100 17 21214-1005058-11  A120 4 21214-1101138-20  A201 11
21213-6105097-00 M320 5 21213-6818010 -00 M100 1 21214-1005162-00  Al110 18 21214-1101274-00  A200 10
21213-6105130-00 M320 20 21213-6818020-00 M100 2 21214-1006010-00  A140 20 21214-1101274-00  A201 12
21213-6105131-00 M320 20 21213-6820110-00 M120 13 21214-1006033-00  A140 18 21214-1104012-10  A210 13
21213-6105176-00 M320 17 21213-6820210-00 M120 10 21214-1006040-00  A150 23 21214-1104012-20 A211 12
21213-6105177-00 M320 17 21213-6822310-00 M120 12 21214-1006040-03  A150 23 21214-1104012-21  A211 12
21213-6105180-00 M320 7 21213-6822342-00 M120 14 21214-1006060-30  A150 7 21214-1104013-00 A210 23
21213-6105180-00 M330 6 21213-6822610-00 M120 11 21214-1006060-31  A150 7 21214-1104013-00 A212 27
21213-6300014-00 M390 24 21213-6824020-00 M120 15 21214-1006082-00  A150 6 21214-1104013-10 A211 6
21213-6302010-00 M390 20 21213-8101012-00 E100 13 21214-1006090-01  A150 14 21214-1104013-11  A211 6
21213-6302010-01  M390 20 21213-8101094-00 E110 7 21214-1006100-01  A150 20 21214-1104017-10  A210 9
21213-6305012-01  M390 31 21213-8102100-00 E100 4 21214-1006107-00  A150 21 21214-1104017-20  A211 18
21213-6305064-00 M390 30 21213-8102120-00 E100 1 21214-1006201-30  A150 10 21214-1104017-21  A211 18
21213-6305150-00 M390 28 21213-8104098-00 E100 9 21214-1006203-30  A150 17 21214-1104032-10  A210 15
21213-6305158-00 M390 27 21213-8108030-00 E100 7 21214-1006240-30  A150 16 21214-1104034-10  A210 11
21213-6305160-00 M390 19 21213-8108031-00 E100 7 21214-1007077-30  A140 26 21214-1104047-00  A210 19
21213-6305164-00 M390 32 21213-8108062-00 E100 8 21214-1007116-30  A140 7 21214-1104047-00  A212 23
21213-6305170-00 M390 17 21213-8108063-00 E100 8 21214-1007160-30  A140 24 21214-1104054-00 A210 27
21213-6306026-00 M390 4 21213-8109020-00 E120 4 21214-1007180-30  A140 23 21214-1104054-00 A212 31
21213-6306027-00 M390 4 21213-8109121-00 E120 9 21214-1007200-30  A140 27 21214-1104092-20  A210 28
21213-6307024-30  M390 23 21213-8204010-00 M180 9 21214-1007206-30  A140 25 21214-1104092-20  A212 32
21213-6308015-00 M390 10 21213-8204011-00 M180 2 21214-1008042-00 A410 3 21214-1104092-30  A210 22
21213-6313150-00 E310 1 21213-8212104-10 M420 3 21214-1008078-00  A400 9 21214-1104092-30  A212 26
21213-6313200-00 E310 6 21213-8212204-00 M420 12 21214-1008082-00  A410 4 21214-1104116-00  A211 3
21213-6314426-10 E220 7 21213-8212216-00 M420 11 21214-1008082-10  A410 13 21214-1104116-20  A210 21
21213-6810010-00 M100 12 21213-8401050-00 M240 5 21214-1008082-20  A410 5 21214-1104116-20  A212 25
21213-6810011-00 M100 12 21213-8401120-00 M260 20 21214-1008083-00 A410 9 21214-1104136-00  A210 20

- 422 -




Hom.petanmun Uup.vnn. n.

Part N. Index It.
1 2 3
21214-1104136-00 A211 2
21214-1104136-00 A212 24
21214-1104140-00 A210 5
21214-1104140-00 A212 20
21214-1104141-00 A210 6
21214-1104141-00 A212 21
21214-1104142-00 A210 7
21214-1104142-00 A212 22
21214-1104142-10 A211 1
21214-1104208-10 A212 6
21214-1104212-00 A210 8
21214-1104212-00 A212 18
21214-1104218-00 A210 14
21214-1104218-00 A212 12
21214-1104220-10 A210 10
21214-1104220-10 A212 9
21214-1104220-20 A211 4
21214-1104220-21 A211 4
21214-1104222-10 A210 18
21214-1104222-10 A212 19
21214-1104224-00 A211 5
21214-1104224-01 A211 5
21214-1104226-00 A210 12
21214-1104226-10 A211 11
21214-1104226-11 A211 11
21214-1108015-00 A310 8
21214-1108021-00 A310 2
21214-1108054-10 A320 3
21214-1108069-20 A320 4
21214-1108273-00 A310 1
21214-1108275-00 K310 19
21214-1109010-00 A300 5
21214-1109010-02 A300 5
21214-1109012-00 A300 10
21214-1109179-00 A300 1
21214-1109189-00 A300 12
21214-1109251-00 A300 4
21214-1109302-00 A300 11
21214-1109360-00 A300 6
21214-1139009-10 A200 7
21214-1139009-20 A200 4
21214-1139200-00 A200 8
21214-1144010-00 A350 2
21214-1144010-01 A350 2
21214-1148030-00 A330 3
21214-1148034-00 A330 4

1 2 3 1 2 3 1 2 3 1 2 3
21214-1148035-00  A330 6 21214-2201163-00 B421 3 21214-3510406-00 Ci111 9 21214-5325120-00 M190 8
21214-1148041-00  A330 5 21214-2201168-00 B421 6 21214-3510420-00 Ci11 2 21214-5325124-00 M190 12
21214-1164005-00  A230 6 21214-2201186-00 B421 1 21214-3701010-00 K150 5 21214-5325212-10 M190 23
21214-1164005-10  A230 6 21214-2202010-00 B401 2 21214-3701635-00 K150 3 21214-5400010-00 M260 5
21214-1164005-11  A230 6 21214-2203012-00 B401 5 21214-3701638-00 K150 9 21214-5400011-00 M260 17
21214-1164009-50  A220 2 21214-2203012-00 B421 8 21214-3701650-00 K150 11 21214-5401050-00 M250 5
21214-1164042-10  A220 18 21214-2400012-00 B530 15 21214-3705410-40 K120 2 21214-5401051-00 M250 5
21214-1164050-00 A230 13 21214-2401010-00 B530 1 21214-3707080-20 K410 5 21214-5401062-00 M250 6
21214-1164050-10  A230 13 21214-2901016-00 D201 1 21214-3707080-22 K410 5 21214-5401063-00 M250 6
21214-1164075-10  A220 11 21214-2901020-00 D201 11 21214-3712010-00 K200 10 21214-8101204-00 E100 23
21214-1164084-00  A220 22 21214-2901021-00 D201 11 21214-3712011-01 K200 10 21214-8217010-00 M135 2
21214-1164100-00  A220 17 21214-2902712-00 D210 17 21214-3724010-71 K410 9 21214-8217011-00 M135 3
21214-1164242-10  A230 7 21214-2904020-00 D231 5 21214-3724026-97 K410 6 21214-8217154-00 M135 1
21214-1164244-00  A220 4 21214-2904021-00 D231 5 21214-3724030-60 K420 2 21214-8217154-00 M160 17
21214-1164245-00 A220 6 21214-2904032-00 D201 10 21214-3724036-00 K410 8 21214-8401216-00 M400 1
21214-1200010-00  A440 7 21214-2904035-00 D201 8 21214-3724068-00 K410 3 21214-8403260-00 M240 4
21214-1200010-02  A440 7 21214-2904036-00 D201 9 21214-3724080-21 K130 3 21214-8403261-00 M240 12
21214-1200020-20  A440 5 21214-2904040-00 D231 4 21214-3724094-00 K420 3 21215-2802010-00 M410 12
21214-1200020-22  A440 5 21214-2904045-00 D201 7 21214-3724210-10 K420 1 21215-2802010-00 M411 12
21214-1203010-30  A430 18 21214-2904124-00 D201 6 21214-3802822-00 B290 7 21215-2802011-00 M410 18
21214-1203010-40  A430 18 21214-2904192-00 D240 7 21214-3802830-03  B290 5 21215-2802011-00 M411 18
21214-1203025-10  A430 13 21214-2904200-00 D250 1 21214-3803010-00 K320 6 21215-2802029-00 M410 19
21214-1206018-00  A430 2 21214-2904248-00 D210 9 21214-3850016-00  A430 5 21215-2802029-00 M411 19
21214-1206044-00 A430 1 21214-2905004-00 D220 5 21214-5000010-10 MO001 1 21230-1005012-00 A120 5
21214-1300024-41  A600 4 21214-2906010-01 D220 11 21214-5000010-20 MO001 1 21230-1005030-00 A120 6
21214-1300024-43  A600 4 21214-2912624-00 D300 1 21214-5000014-00 MO001 2 21230-1005115-00 A120 13
21214-1301012-20  A600 17 21214-2915004-00 D311 1 21214-5000014-10 MO001 2 21230-1006019-00  A150 1
21214-1303017-00 A610 5 21214-3101015-00 D410 5 21214-5000014-40 MO0O01 2 21230-1006020-00  A150 2
21214-1303025-00 A610 1 21214-3401165-00 D110 6 21214-5000014-85 MO001 2 21230-1008014-00  A400 2
21214-1303033-00 A610 17 21214-3401165-10 D111 4 21214-5002032-00 M140 6 21230-1008015-00  A400 3
21214-1303042-00 A610 11 21214-3401208-00 D110 7 21214-5002062-00 M140 19 21230-1008024-00 A410 6
21214-1303095-01  A600 3 21214-3401208-00 D111 5 21214-5002140-11 M140 12 21230-1008027-00  A420 1
21214-1307010-00 A610 27 21214-3402012-00 D100 19 21214-5002146-00 M140 13 21230-1008027-01  A420 1
21214-1307046-00 A621 14 21214-3407009-00 D130 5 21214-5101240-00 M250 10 21230-1008033-00  A420 9
21214-1311014-00  A600 9 21214-3407178-00  A630 6 21214-5101241-00 M250 10 21230-1008033-01  A420 9
21214-1311082-00  A600 11 21214-3407192-00 A630 7 21214-5101270-00 M235 12 21230-1008055-00  A420 7
21214-1411020-20 K100 1 21214-3408027-00 D130 8 21214-5101284-00 M235 2 21230-1008055-01  A420 7
21214-1413134-00 E300 10 21214-3408124-00 D130 7 21214-5101370-00 M235 3 21230-1008056-00  A400 7
21214-1602006-00 B100 10 21214-3410100-00 D130 15 21214-5101371-00 M235 3 21230-1008081-10  A400 12
21214-1602568-00 B100 8 21214-3410105-00 D130 12 21214-5107108-00 M250 11 21230-1008082-10  A410 14
21214-1602602-00 Bl1l1 4 21214-3414010-00 D120 11 21214-5107109-00 M250 11 21230-1008090-00 K140 1
21214-1800020-01  B300 4 21214-3414010-01 D120 11 21214-5109013-10 M150 8 21230-1008116-10  A400 1
21214-1800020-10 B301 7 21214-3501012-00 C200 7 21214-5109055-00 M150 17 21230-1008122-00  A420 10
21214-1800028-00 B301 2 21214-3501013-00 C200 7 21214-5109069-00 M150 10 21230-1009010-00  A110 14
21214-1802208-00 B320 16 21214-3506040-00 C120 8 21214-5109069-00 M151 12 21230-1011220-00  A150 22
21214-2201012-00 B401 6 21214-3506050-00 C120 10 21214-5109085-00 M150 24 21230-1014054-00 A510 6
21214-2201012-00 B421 9 21214-3506150-00 C120 11 21214-5109085-00 M151 25 21230-1014056-00  A510 7
21214-2201134-00 B421 7 21214-3506170-00 C120 9 21214-5208097-00 E200 9 21230-1014059-10  A510 3
21214-2201140-00 B421 4 21214-3510006-00 C111 8 21214-5325010-00 M190 21 21230-1014063-00  A510 8

- 423 -



Hom.petanun Wup.vnn. n.
Part N. Index It.
1 2 3
21230-1014210-00 A510 9
21230-1014240-00 A510 2
21230-1109016-00 A300 8
21230-1148010-00 A340 1
21230-1148010-01 A340 1
21230-1307027-00 A621 6
21230-1307027-01  A621 6
21230-1307030-10 A620 2
21230-1413130-00 E300 9
21230-1413130-01 E300 9
21230-1413130-02 E300 9
21230-1413130-03 E300 9
21230-1601085-00 B141 2
21230-1601130-00 B141 4
21230-1601180-00 B141 3
21230-1602492-00 B111 12
21230-1602494-00 B111 9
21230-1602507-00 B111 6
21230-1602510-01 B111 10
21230-1602518-00 B111 11
21230-1700021-00 B150 2
21230-1700021-00 B301 9
21230-1701020-00 B200 24
21230-1701080-00 B221 10
21230-1701105-00 B210 13
21230-1701117-01 B210 14
21230-1701117-01 B220 18
21230-1701138-10 B221 9
21230-1701138-11 B221 9
21230-1701140-00 B221 1
21230-1701154-10 B220 15
21230-1701157-10 B220 16
21230-1701159-00 B220 17
21230-1701174-00 B220 12
21230-1701188-00 B210 15
21230-1701194-00 B210 23
21230-1701322-00 B200 23
21230-1701326-00 B200 1
21230-1702071-01 B240 6
21230-1703094-00 B230 14
21230-1703386-00 B230 8
21230-1800072-00 B302 12
21230-1802084-00 B310 10
21230-1802120-00 B540 5
21230-1802150-00 B320 28
21230-1802162-00 B320 2

1 2 3 1 2 3 1 2 3 1 2 3
21230-1802163-00 B320 26 21230-3501089-00 C200 21310-5002038-00 M140 22 21310-5401743-00 M261 3
21230-1802216-00  B520 10 21230-3501090-00 C200 13 21310-5002039-00 M140 22 21310-5401748-00 M251 10
21230-1802236-00 B330 16 21230-3501144-00 C200 1 21310-5003020-00 M420 4 21310-5401749-00 M251 10
21230-2202120-00 B410 5 21230-3501145-00 C200 1 21310-5003021-00 M420 4 21310-5401754-00 M251 11
21230-2215012-00 B430 1 21230-3501148-00  C200 3 21310-5003510-00 M420 5 21310-5401755-00 M251 11
21230-2215020-10  B430 4 21230-3501149-00  C200 3 21310-5003510-10 M420 5 21310-5401756-00 M251 19
21230-2215056-00 B430 16 21230-3508046-00 C172 20 21310-5003511-00 M420 5 21310-5401757-00 M251 19
21230-2215057-00 B430 16 21230-3508065-00 C172 10 21310-5003511-10  M420 5 21310-5401760-00 M251 17
21230-2303010-00 B520 21 21230-3508180-00 C170 16 21310-5003514-00 M420 6 21310-5401761-00 M251 17
21230-2303018-00 B550 3 21230-3508180-00 C172 18 21310-5003514-10 M420 6 21310-5401770-00 M251 5
21230-2303036-00  B550 1 21230-3703095-00 K130 6 21310-5003515-00 M420 6 21310-5401771-00 M251 5
21230-2303050-00  B550 6 21230-3802833-00 B310 12 21310-5003515-10 M420 6 21310-5401780-00 M251 18
21230-2303120-00 B520 20 21230-3802834-00 B290 6 21310-5003518-00 M420 7 21310-5401781-00 M251 18
21230-2303121-00 B520 1 21230-3802834-00 B291 4 21310-5003518-10 M420 7 21310-5401786-00 M251 9
21230-2401046-00 B200 25 21230-6302332-00 M160 13 21310-5003519-00 M420 7 21310-5401787-00 M251 9
21230-2401046-00 B302 27 21230-6302336-00 M150 9 21310-5003519-10 M420 7 21310-5403052-00 M381 8
21230-2401046-00 B510 23 21233-1601085-00 B140 2 21310-5004032-00 M161 20 21310-5403122-00 M381 9
21230-2401046-00 B530 4 21233-1601130-00  B140 9 21310-5004033-00 M161 20 21310-5403130-00 M381 5
21230-2401074-00 B510 7 21233-1601180-00  B140 3 21310-5004070-20 M161 18 21310-5403131-00 M381 5
21230-2401074-00 B530 2 21236-2301128-00  B301 8 21310-5004071-20 M161 18 21310-5403136-00 M381 7
21230-2403050-00 B320 1 21236-2302015-00 B510 8 21310-5004090-00 M161 19 21310-5403137-00 M381 7
21230-2403050-00  B550 6 21290-2202125-00 B402 2 21310-5004091-00 M161 19 21310-5413010-00 M261 9
21230-2403069-00 B530 5 21290-2202128-00 B402 1 21310-5004098-00 M161 1 21310-5413016-00 M261 12
21230-2403084-00 B530 6 21290-3506080-00 C120 21 21310-5004099-00 M161 1 21310-5607040-10 M170 9
21230-2902734-00 D230 3 21290-3508044-00 C171 14 21310-5004101-10 M161 4 21310-5607041-10 M170 9
21230-2902734-00 D231 3 21290-3508044-00 C172 11 21310-5107208-01 M411 13 21310-5607072-10 M170 3
21230-2902735-00 D230 3 21290-3508180-00 C171 16 21310-5109012-00 M151 8 21310-5607073-10 M170 8
21230-2902735-00 D231 3 21290-3508181-00 C171 23 21310-5109013-00 M151 11 21310-5701013-00 M261 16
21230-2904192-00 D231 9 21290-3508217-00 C171 20 21310-5109044-00 M151 22 21310-5701017-00 M261 2
21230-2904192-03 D231 9 21290-5003020-03 M420 4 21310-5109050-00 M151 9 21310-5701019-00 M261 15
21230-2915560-00 D311 6 21290-5003021-03 M420 4 21310-5109055-00 M151 18 21310-6203052-00 M350 10
21230-2915560-01 D311 6 21290-5101100-00 M230 8 21310-5109055-01 M151 18 21310-6203123-00 M350 11
21230-2915561-00 D311 6 21290-5101158-00 M230 9 21310-5109076-00 M151 6 21310-6203128-00 M350 12
21230-2915561-01 D311 6 21290-5401522-00 M251 1 21310-5109077-00 M151 23 21310-6203210-00 M350 4
21230-3001014-00 D400 1 21290-5401523-00 M251 1 21310-5109078-00 M151 5 21310-6203210-10 M350 4
21230-3001015-00 D400 1 21290-6305160-00 M390 19 21310-5109079-00 M151 21 21310-6203211-00 M350 4
21230-3001030-00 D120 1 21290-6305170-00 M390 17 21310-5109250-00 M151 16 21310-6203211-10 M350 4
21230-3001031-00 D120 1 21310-2204102-00 B402 17 21310-5109251-00 M151 20 21310-6203214-00 M350 6
21230-3103011-00 D400 6 21310-3401092-30 D100 9 21310-5109310-00 M151 19 21310-6203214-10 M350 6
21230-3103014-00 D400 8 21310-3407184-10  A630 5 21310-5401102-00 M251 6 21310-6203240-00 M350 14
21230-3400010-20 D110 3 21310-3508068-00 C172 12 21310-5401514-00 M251 2 21310-6203241-00 M350 14
21230-3401155-00 D110 4 21310-3508263-00 C171 3 21310-5401515-00 M251 2 21310-6203292-00 M350 1
21230-3408018-00 D130 2 21310-3508263-00 C172 1 21310-5401720-00 M261 13 21310-6203298-00 M350 13
21230-3408070-00 D130 10 21310-3724210-20 K420 1 21310-5401721-00 M261 24 21310-6203472-00 M350 8
21230-3408144-00 D130 3 21310-5000010-00 MO01 3 21310-5401724-00 M251 12 21310-6203473-00 M350 8
21230-3410010-00 D130 18 21310-5000014-00 MO001 4 21310-5401725-00 M251 12 21310-6205082-00 M330 4
21230-3414052-00 D120 5 21310-5002026-00 M140 17 21310-5401732-00 M261 14 21310-6205083-00 M330 4
21230-3414053-00 D120 15 21310-5002036-00 M140 25 21310-5401733-00 M261 20 21310-6205096-00 M330 23
21230-3414138-00 D160 1 21310-5002037-00 M140 25 21310-5401742-00 M261 7 21310-6820108-00 M251 13

- 424 -




Hom.petanmun Uup.vnn. n.

Part N. Index It.
1 2 3
21310-6820109-00 M251 13
21310-8204010-00 M180 9
21310-8204011-00 M180 2
21310-8217120-00 M411 14
21310-8217121-00 M411 14
21313-1101010-30 A201 7
21313-1101060-30 A201 5
21313-1101060-31 A201 5
21313-1101079-30 A230 17
21313-1101079-31 A230 17
21313-1101080-30 A201 15
21313-1101266-30 A201 18
21313-1104076-00 A212 14
21313-1104078-00 A212 11
21313-1104080-00 A212 15
21313-1104083-00 A212 13
21313-1139009-00 A201 10
21313-1200020-30  A440 6
21314-1104012-00 A212 5
21314-1104017-00 A212 8
21314-1104032-00 A212 7
21314-1104034-00 A212 10
21314-1164005-30 A230 6
21314-1164084-00 A220 22

- 425 -





